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NEW BRUNSWICK
PRESCRIPTION DRUG PROGRAM

FORMULARY

Introduction

The New Brunswick Prescription Drug Program Formulary is a listing of all drugs and drug
products which have been determined by the Minister of Health and Wellness to be entitled
services.  Such drugs and drug products must be listed in the New Brunswick Prescription Drug
Program Formulary, in order to be considered current eligible benefits.  Entitled services which
are considered to be interchangeable and available for product selection are noted.

The drugs are listed by Therapeutic Category in accordance with that established by the AHFS
Drug Information. Each entry is cross-indexed by trade name, generic name and drug
identification number (DIN).

The New Brunswick Prescription Drug Program Formulary is updated quarterly and produced
once yearly on compact disc (CD).

Each provider pharmacy and authorized dispensing physician is provided with an electronic copy
of the publication on (CD).  An electronic copy on CD is available upon request to all physicians
registered with Medicare.

An electronic copy in Portable Document Format (PDF) is also maintained on the NBPDP web
page; http://www.gnb.ca/0051/0212/index-e.asp. To have your name added to the e-mail mailing
list to receive an electronic copy, please send a message to BC_nbpdp@atl.bluecross.ca.

New Brunswick Prescription Drug Program

The Prescription Drug Program was established to improve and maintain the well-being of the
people of the province by making available specified drugs to selected target groups.

The program is monitored by the Advisory & Utilization Committee which includes
representatives of the health care professionals involved, department administration and
laypersons.  This committee makes recommendations to the Minister of Health and Wellness on
the addition and deletion of benefits to the various plans.
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New Brunswick Prescription Drug Program Plans

Plans Fees Participating
Beneficiaries

Legislative
Authority

A $9.05 per prescription up to an
annual copay ceiling of $250
for GIS recipients.
$15.00 per prescription with no
annual ceiling for non-GIS
recipients

Eligible residents of the province
who are sixty-five years of age
or older

Prescription Drug
Payment Act and
Regulations

B $50 per year registration fee(1);
20% of cost of prescription to a
maximum of $20 per
prescription up to an annual
ceiling of $500 per family unit

Persons with cystic fibrosis who
are eligible residents and
registered with the Department
of Health and Wellness

Prescription Drug
Payment Act and
Regulations

E $4 per prescription; up to an
annual copay ceiling of $250
per person(2)

Persons in licensed residential
facilities who are in receipt of
financial assistance from the
Department of Family &
Community Services and hold a
valid health card issued by
Family & Community Social
Services

Health Services
Act and
Regulations

F $4 per prescription for adults
(18 years and over)
$2 per prescription for children
(under 18 years);
up to an annual copay ceiling of
$250 per family unit(2)

Family and Community Services
clients

Health Services
Act and
Regulations

G None Children in care of the Minister
of Health and Wellness and
special needs children

Health Services
Act and
Regulations

H $50 per year premium; copay
ranges from zero to 100 per
cent for each prescription

Persons with multiple sclerosis
who are eligible residents and
registered with the Department
of Health and Wellness

Prescription Drug
Payment Act and
Regulations

R $50 per year registration fee(1);
20% of cost of prescription to a
maximum of $20 per
prescription up to an annual
ceiling of $500 per family unit

Solid organ transplant recipients
who are eligible residents and
registered with the Department
of Health and Wellness

Prescription Drug
Payment Act and
Regulations
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New Brunswick Prescription Drug Program Plans

Plans Fees Participating
Beneficiaries

Legislative
Authority

T $50 per year registration fee(1);
20% of cost of prescription to a
maximum of $20 per
prescription up to an annual
ceiling of $500 per family unit

Persons with growth hormone
deficiency who are eligible
residents and registered with the
Department of Health and
Wellness

Prescription Drug
Payment Act and
Regulations

U $50 per year registration fee(1);
20% of cost of prescription to a
maximum of $20 per
prescription up to an annual
ceiling of $500 per family unit

HIV-infected persons who are
eligible residents and registered
with the Department of Health
and Wellness

Prescription Drug
Payment Act and
Regulations

V None Eligible residents of Nursing
Homes as defined in the Nursing
Home Act operated by a licensee
under the Act

Prescription Drug
Payment Act and
Regulations

Special
Authorization

Plan dependent (3) Persons approved to have
payment made for certain drugs
following medical consultation

Prescription Drug
Payment Act

Non-NBPDP
Plan Fees Participating

Beneficiaries
Legislative
Authority

W $9.05 per prescription Extra Mural Hospital patients
who are in possession of a
Prescription Drug Authorization
Form

Hospital Services
Act

(1) Family and Community Services clients are exempted from these fees.

(2) Exempted from these fees for oral contraceptives.

(3)  See Appendix IV.
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Exclusions

While only products listed in the New Brunswick Prescription Drug Program Formulary are
benefits the following are some of the specific products not included:

1. Patent medicines such as Jack and Jill Cough Syrup, Extract of Wild Strawberry, etc.

2. Non-prescription acetylsalicylic acid (ASA) preparations except enteric coated ASA
products designated as benefits.

3. Non-prescription mouth, throat and nasal preparations, including decongestants

4. Prescription and non-prescription, Cough and Cold products (antitussives, expectorants and
decongestants) except those designated for children in care & Cystic Fibrosis beneficiaries.

5. (a) Non-prescription adult vitamins with or without iron supplements (Plans A, E, F
 [over 18 years of age]) as a dietary supplement

(b) Multivitamins (prescription and non-prescription) as a dietary supplement

6. Non-prescription tonics and compounded iron preparations (except single entity iron
preparations designated as benefits)

7. Dietary/nutritional supplements and food products

8. Artificial sweetening agents

9. Weight loss products (prescription and non-prescription)

10. Calcium preparations (prescription and non-prescription) as a dietary supplement

11. Laxatives (Plans A, E,F and G)

12. Antacids (Plans A only)

13. Smoking cessation products

14. Ergoloid mesylates, oral, (Hydergine)

15. Potassium supplements, oral, when supplied as K-Lyte effervescent tablets, lime or orange
flavoured

16. Retinoic acid (eg. Tretinoin) topical and oral preparations (Plan A only)

17. Cosmetic, health, dental and beauty aids, and cosmetic drugs

18. Soaps, cleansers and shampoos, medicated or otherwise

19. Appliances, prosthetic or otherwise, including first aid supplies and syringes
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20. Diagnostic agents

21. Household remedies e.g. calamine lotion, iodine, hydrogen peroxide, antiseptics
and disinfectants

22. Injectables or other products normally administered in a hospital setting or requiring a
health care professional for administration and/or monitoring to ensure the appropriate
standard of patient care is provided

23. Any insured service for which the resident is entitled to benefit under Department of
Veterans Affairs, Workplace Health & Safety Compensation Commission or other
legislation

24. Delivery, postal or C.O.D. charges

25. Refills in excess of the number specified by the physician or any refill of a prescription
older than one year unless approved for refill by the prescriber

26. Antihistamines (Plans A, E, F, V and W)

27. Benzoyl Peroxide preparations in strengths of 5% or less.

28. Lactase Enzyme products.

29. All drug products used for the treatment of infertility.

30. Products for the treatment of impotence and sexual dysfunction.

31.   Butorphanol nasal spray.
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Extemporaneous Preparations

Extemporaneous preparations are defined as a drug or mixture of drugs prepared or compounded
in a pharmacy according to the order of a prescriber.

To be eligible as a benefit, extemporaneous preparations must be listed in Appendix III of this
publication or:

1. be specifically tailored to a physician's prescription and

2. contain one or more drugs presently considered a benefit and

3. not duplicate the formulation of a manufactured drug product and

4. not contain drugs in the exclusion list

Claims for Extemporaneous Preparations in Appendix III are to be submitted electronically using
the PIN assigned to the product.  Claims for Extemporaneous Preparations not listed in Appendix
III are to be submitted electronically using the DIN of at least one ingredient which is a program
benefit.  This claim must be identified by entering the appropriate CPhA version 3 code.

Placebos

Placebos, when prescribed as substitutes for benefit products, are normally payable under these
programs.  This applies particularly to the extemporaneous substitution of inert substances for
active ingredients for therapeutic purposes, for example the content of capsules, without the
patient's knowledge.  In such cases, the pharmacist's claim is to be based on the original product.

When a lower-priced manufactured product is substituted which does not require special
preparation, the lower-priced drug becomes the basis for the pharmacist's claim.

No claim may be made if the purpose of a prescription is obviously to substitute a dosage or
formulation which is not itself covered by the program; such formulations cannot properly be
called placebos.

Claims for placebos must be submitted for reimbursement on the Special Claim Form using the
DIN "999008".  The Program also requires the name, quantity and strength of all the ingredients
used in the preparation of each placebo.
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Benefit Review Process

All drug products considered for benefit status in the New Brunswick Prescription Drug Program
(NBPDP) Formulary are subject to a standard review process.

Since January 2002, all drugs considered for coverage under the NBPDP are reviewed by the
Atlantic Expert Advisory Committee (AEAC). The AEAC is comprised of practicing physicians,
pharmacists and others with expertise in drug therapy and drug evaluation.  The AEAC reviews
and evaluates scientific and economic information on new drugs and makes a recommendation to
the Atlantic provincial drug programs on whether a drug should be listed as a program benefit,
including conditions and/or criteria for coverage. Listing decisions for the NBPDP are
determined by the Minister of Health and Wellness.

Pharmaceutical manufacturers, wishing to have a drug product considered for listing as an
NBPDP benefit, should provide a complete drug submission to:

Director, Medicare/Prescription Drug Program
Department of Health and Wellness
520 King Street, 4th Floor Carleton Place
P.O. Box 5100
Fredericton, N.B.
E3B 5G8
Phone: (506) 453-8266
Fax: (506) 453-3983

Submissions are accepted on an on-going basis and there are no deadlines. In general,
submissions are reviewed in order of receipt of complete submissions.

The submission is reviewed by an external consultant and a drug evaluation report prepared for
the AEAC.  Manufacturers are charged for the costs incurred by NBPDP for the review of a
product.   The manufacturer is invoiced for any costs incurred after completion of the review.
Cheques for payment of review costs are to be made payable to the Minister of Finance.

Resubmissions can be made if there is new information that has not previously been provided
and reviewed.  The cover letter of the resubmission should itemize the new information.
Manufacturers will be invoiced for any costs associated with the review of a resubmission.

Product Deletion

Authority for deletion of products from the New Brunswick Prescription Drug Program
Formulary remains with the Minister of Health and Wellness.
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Drug Submission Requirements

The New Brunswick Prescription Drug Program requires one complete copy of the drug submission
which must include the following documents:

1. Executive Summary (2 copies)

2. Notice of Compliance (NOC)

3. Product Monograph

4. Therapeutic classifications:
• American Hospital Formulary Service, Pharmacologic-Therapeutic Classification (PTC) and
• World Health Organization's Anatomical Therapeutic Chemical (ATC) classification

5. Clinical evidence on efficacy, effectiveness and safety.
• Double-blind, randomized, controlled trials (RCTs) published in peer-reviewed journals are given

the most weight.
• If unpublished/abstract data is submitted, it must be indicated why it is unpublished.
• List all studies submitted in one table and specify the study name, date, authors and whether it is

published or unpublished.
• Published articles supporting the validity of outcome measures in studies (if available)

6. Economic Information
a. A pharmacoeconomic evaluation is required for most new chemical entities. Studies should

follow current guidelines from the Canadian Coordinating Office for Health Technology
Assessment (CCOHTA).

b. Budget impact analysis

7. Pricing and availability
a. Current price for all strengths and dosage forms
b. Method of distribution to pharmacies (wholesale, direct or other arrangements)
c. Evidence of ability to supply anticipated demand

8. A  letter authorizing unrestricted communication regarding the drug product between the New
Brunswick Prescription Drug Program and
a. Other federal, provincial and territorial (F/P/T) drug programs
b. F/P/T health authorities and related facilities
c. Health Canada
d. Patented Medicine Prices Review Board (PMPRB)
e. Canadian Coordinating Office for Health Technology Assessment (CCOHTA)

9. A letter specifying the current or intended Compendium of Pharmaceuticals and Specialties (CPS)
listing status.

10. A copy of the Pharmaceutical Advertising Advisory Board (PAAB) approved promotional materials

11. Manufacturers will be invoiced for any costs associated with the review of a drug submission or re-
submission.



IX June 2003

Legend

1.  Pharmacological - therapeutic classification 7.  Manufacturers' identification code.  See Appendix II
2.  Pharmacological - therapeutic sub-classification       for an explanation of codes
3.  Nonproprietary or generic name of the drug 8.  Drug program plans for which the product is considered
4.  Dosage form, route and strength.  Strength represents      to be a benefit
     the amount of ingredients present in a solid dose 9.  Indicates that the copay is waived for Plan “E” and
     form (Tablet) or in one gram or one millilitre of      Plan "F" prescriptions
     a preparation (Cream, Liquid, etc.) 10. Indicates that the products are interchangeable
5.  Brand or manufacturers' product name 11. Manufacturer has discontinued this product.  It will be
6.  Drug Identification Number (DIN)       deleted from the list as a benefit on the date indicated

12. Date of publication
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Your comments please.....
________________________________________________________________________

The New Brunswick Prescription Drug Program would like to offer you the opportunity
to provide your comments.  If you have any concerns and/or suggestions concerning the
formulary, product listings, etc., please let us know.

________________________________________________________________________

________________________________________________________________________

________________________________________________________________________

________________________________________________________________________

________________________________________________________________________

________________________________________________________________________

________________________________________________________________________

________________________________________________________________________

________________________________________________________________________

________________________________________________________________________

________________________________________________________________________

________________________________________________________________________

Please return to: NB Prescription Drug Program
P.O. Box 5100
Fredericton, New Brunswick
E3B 5G8

or FAX to: (506) 453-3983



04:00:00 Antihistamine Drugs
Antihistaminiques

04:00 Antihistamines
Antihistaminiques

Cetirizine Hydrochloride
Cétirizine (chlorhydrate de)

Tab Orl 10mg
REACTINE 02223554 CHC GCo. f

APO-CETIRIZINE 02231603 APX Gf

Chlorpheniramine Maleate
Chlorphéniramine (maléate de)

Syr Orl 0.5mg
CHLOR-TRIPOLON 00028134 SCI GSir.

Tab Orl 4mg
NOVO-PHENIRAM 00021288 NOP GCo.

CHLOR-TRIPOLON 00738972 SCI G

Cyproheptadine Hydrochloride
Cyproheptadine (chlorhydrate de)

Syr Orl 0.4mg
PERIACTIN (DISC/NON DISP July 1/03) 00016314 MCL GSir.

Tab Orl 4mg
PERIACTIN (DISC/NON DISP July 29/04) 00016454 MCL GCo.

Diphenhydramine Hydrochloride
Diphénhydramine (chlorhydrate de)

Cap Orl 25mg
ALLERDRYL 00370517 ICN GCaps

Cap Orl 50mg
ALLERDRYL 00271411 ICN GCaps

BENADRYL 02019671 CHC G

Elx Orl 2.5mg
BENADRYL 02019736 CHC GElixir

Tab Orl 25mg
BENADRYL 02017849 CHC GCo.

Loratadine
Loratadine

Tab Orl 10mg
CLARITIN 00782696 SCI GCo. f

APO-LORATADINE 02243880 APX Gf
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04:00:00 Antihistamine Drugs
Antihistaminiques

04:00 Antihistamines
Antihistaminiques

Promethazine Hydrochloride
Prométhazine (chlorhydrate de)

Liq Im 25mg
PHENERGAN 01927566 AVE WLiq
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08:04:00 Amebicides
Amoebicides

08:00 Anti-Infective Agents
Anti-infectieux

Iodoquinol
Iodoquinol

Tab Orl 650mg
DIODOQUIN 01997750 GLE AEFGVWCo.

08:08:00 Anthelmintics
Anthelmintiques

Mebendazole
Mébendazole

Tab Orl 100mg
VERMOX 00556734 JAN AEFGVWCo.

Piperazine Adipate
Pipérazine (adipate de)

Pwr Orl 2000mg
ENTACYL (DISC/NON DISP Sept 17/03) 02100215 SHI EF-18GPd.

Pyrantel Pamoate
Pyrantel (pamoate de)

Sus Orl 50mg
COMBANTRIN 01944355 CHC EF-18GSusp.

Tab Orl 125mg
COMBANTRIN 01944363 CHC EF-18GCo.

Pyrvinium Pamoate
Pyrvinium (pamoate de)

Sus Orl 10mg
VANQUIN 02019809 CHC EF-18GSusp.

08:12:02 Antibiotics (Aminoglycosides)
Antibiotiques (aminosides)

Amikacin Sulfate
Sulfate (amikacine d')

Liq Im 250mg
AMIKIN 00397415 BRI WLiq
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08:12:02 Antibiotics (Aminoglycosides)
Antibiotiques (aminosides)

08:00 Anti-Infective Agents
Anti-infectieux

Gentamicin Sulphate
Gentamicine (sulfate de)

Liq Im 40mg
GARAMYCIN 00223824 SCH BEFGVWLiq f*

NOVO-GENTAMICIN 02145758 NOP BEFGVWf*
GENTAMYCIN 02242652 SIL BEFGVWf*

Tobramycin Sulfate
Tobramycine (sulfate de)

Liq Im 40mg
NEBCIN 00325449 LIL BEFGVWLiq f*

TOBRAMYCIN 02230640 LYP BEFGVWf*
TOBRAMYCIN 02241210 SIL BEFGVWf*

08:12:04 Antibiotics (Antifungals)
Antibiotiques (antifongiques)

Amphotericin B
Amphotéricine B

Pws Iv 50mg
FUNGIZONE IV 00029149 SQU WPds.

Fluconazole
Fluconazole

Cap Orl 150mg
DIFLUCAN 02141442 PFI AEFGVWCaps f

APO-FLUCONAZOLE 02241895 APX AEFGVWCaps. f
NOVO-FLUCONAZOLE 02243645 NOP AEFGVWCaps f

GEN-FLUCONAZOLE 02245697 GPM AEFGVWf

Liq Iv 2mg
DIFLUCAN 00891835 PFI WLiq

Tab Orl 50mg
DIFLUCAN 00891800 PFI AEFGVWCo. f

NOVO-FLUCONAZOLE 02236978 NOP AEFGVWf
APO-FLUCONAZOLE 02237370 APX AEFGVWf
GEN-FLUCONAZOLE 02245292 GPM AEFGVWf
pms-FLUCONAZOLE 02245643 PMS AEFGVWf

Page 4June / juin 2003



08:12:04 Antibiotics (Antifungals)
Antibiotiques (antifongiques)

08:00 Anti-Infective Agents
Anti-infectieux

Fluconazole
Fluconazole

Tab Orl 100mg
DIFLUCAN 00891819 PFI AEFGVWCo. f

NOVO-FLUCONAZOLE 02236979 NOP AEFGVWf
APO-FLUCONAZOLE 02237371 APX AEFGVWf
GEN-FLUCONAZOLE 02245293 GPM AEFGVWf
pms-FLUCONAZOLE 02245644 PMS AEFGVWf

Griseofulvin
Griséofulvine

Tab Orl 125mg
GRISOVIN FP 02100266 SHI AEFGVWCo.

Tab Orl 250mg
FULVICIN U/F 00028274 SCH AEFGVWCo.

Tab Orl 500mg
FULVICIN U/F 00028282 SCH AEFGVWCo.
GRISOVIN FP 02100282 SHI AEFGVW

Ketoconazole
Kétoconazole

Tab Orl 200mg
NIZORAL (DISC/NON DISP May 1/04) 00633836 MCL AEFGVWCo. f

NU-KETOCON 02122197 NXP AEFGVWf
NOVO-KETOCONAZOLE 02231061 NOP AEFGVWf

APO-KETOCONAZOLE 02237235 APX AEFGVWf

Nystatin
Nystatine

Sus Orl 100000unit
MYCOSTATIN ORAL 00248169 BRI ABEFGVWSusp.

pms-NYSTATIN ORAL 00792667 PMS ABEFGVW
NILSTAT ORAL 02194201 TCH ABEFGVW

Tab Orl 500000unit
RATIO-NYSTATIN 02194198 RPH ABEFGVWCo.
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08:12:06 Antibiotics (Cephalosporins)
Antibiotiques (céphalosporines)

08:00 Anti-Infective Agents
Anti-infectieux

Cefaclor
Céfaclor

Cap Orl 250mg
CECLOR 00465186 PHH ABEFGVWCaps f

pms-CEFACLOR 02185830 PMS ABEFGVWf
APO-CEFACLOR 02230263 APX ABEFGVWf

NU-CEFACLOR 02231432 NXP ABEFGVWf
NOVO-CEFACLOR 02231691 NOP ABEFGVWf

CEFACLOR 02237729 IVX ABEFGVWf

Cap Orl 500mg
CECLOR 00465194 PHH ABEFGVWCaps f

pms-CEFACLOR 02185849 PMS ABEFGVWf
APO-CEFACLOR 02230264 APX ABEFGVWf

NU-CEFACLOR 02231433 NXP ABEFGVWf
NOVO-CEFACLOR 02231693 NOP ABEFGVWf

CEFACLOR 02237730 IVX ABEFGVWf

Pws Orl 25mg
CECLOR 00465208 PHH ABEFGVWPds. f

pms-CEFACLOR 02185857 PMS ABEFGVWf
APO-CEFACLOR 02237500 APX ABEFGVWf

Pws Orl 50mg
CECLOR 00465216 PHH ABEFGVWPds. f

pms-CEFACLOR 02185865 PMS ABEFGVWf
APO-CEFACLOR 02237501 APX ABEFGVWf

Pws Orl 75mg
CECLOR B.I.D. 00832804 PHH ABEFGVWPds. f

pms-CEFACLOR 02185873 PMS ABEFGVWf
APO-CEFACLOR 02237502 APX ABEFGVWf

Cefadroxil
Céfadroxil

Cap Orl 500mg
DURICEF 00507245 BRI AEFGVWCaps f

NOVO-CEFADROXIL 02235134 NOP AEFGVWf
APO-CEFADROXIL 02240774 APX AEFGVWf
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08:12:06 Antibiotics (Cephalosporins)
Antibiotiques (céphalosporines)

08:00 Anti-Infective Agents
Anti-infectieux

Cefazolin Sodium
Céfazoline sodique

Pws Im 1gm
KEFZOL 00322296 LIL BEFGWPds. *

CEFAZOLIN SODIUM 02108127 NOP BEFGW*

Pws Im 500mg
KEFZOL 00322288 LIL BEFGVWPds. *

CEFAZOLIN SODIUM 02108119 NOP BEFGW*

Cefixime
Céfixime

Pws Orl 20mg
SUPRAX 02195992 AVE ABEFGVWPds.

Tab Orl 400mg
SUPRAX 02195984 AVE ABEFGVWCo.

Cefotaxime Sodium
Céfotaxime sodique

Pws Im 1gm
CLAFORAN 01989812 AVE WPds.

Pws Im 2gm
CLAFORAN 01989804 AVE WPds.

Pws Im 500mg
CLAFORAN 01989766 AVE WPds.

Ceftazidime Pentahydrate
Ceftazidime (pentahydrate de)

Pws Im 1gm
TAZIDIME 00886971 LIL BEFGWPds. *

FORTAZ 02212218 GSK BEFGW*

Pws Im 500mg
FORTAZ 02212196 GSK BEFGWPds. *

Pws Iv 2gm
TAZIDIME 00886955 LIL BEFGWPds. *

FORTAZ 02212226 GSK BEFGW*
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08:12:06 Antibiotics (Cephalosporins)
Antibiotiques (céphalosporines)

08:00 Anti-Infective Agents
Anti-infectieux

Ceftriaxone Disodium
Ceftriazone disodique

Pws Im 1gm
ROCEPHIN 00657417 HLR BEFGVWPds. *

Pws Im 2gm
ROCEPHIN 00657409 HLR BEFGWPds. *

Pws Im 250mg
ROCEPHIN 00657387 HLR BEFGWPds. *

Cefuroxime Axetil
Céfuroxime axetil

Tab Orl 250mg
CEFTIN 02212277 GSK AEFGVWCo. f

RATIO-CEFUROXIME 02242656 RPH AEFGVWf
APO-CEFUROXIME 02244393 APX AEFGVWf

Tab Orl 500mg
CEFTIN 02212285 GSK AEFGVWCo. f

RATIO-CEFUROXIME 02242657 RPH AEFGVWf
APO-CEFUROXIME 02244394 APX AEFGVWf

Cefuroxime Sodium
Céfuroxime sodique

Pws Inj 1.5g
ZINACEF 02213540 GSK BEFGWPds. f*

CEFUROXIME SODIUM 02237732 LYP BEFGWf*

Pws Inj 750mg
ZINACEF 02213532 GSK BEFGWPds. f*

CEFUROXIME SODIUM 02237731 LYP BEFGWf*

Cephalexin Monohydrate
Céphalexine (monohydrate de)

Cap Orl 250mg
NOVO-LEXIN 00342084 NOP ABEFGVWCaps

Cap Orl 500mg
NOVO-LEXIN 00342114 NOP ABEFGVWCaps
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08:12:06 Antibiotics (Cephalosporins)
Antibiotiques (céphalosporines)

08:00 Anti-Infective Agents
Anti-infectieux

Cephalexin Monohydrate
Céphalexine (monohydrate de)

Pws Orl 25mg
NOVO-LEXIN 00342106 NOP ABEFGVWPds. f

pms-CEPHALEXIN 02177811 PMS ABEFGVWf

Pws Orl 50mg
KEFLEX 00035645 PHH ABEFGVWPds. f

NOVO-LEXIN 00342092 NOP ABEFGVWf
pms-CEPHALEXIN 02177838 PMS ABEFGVWf

Tab Orl 250mg
NOVO-LEXIN 00583413 NOP ABEFGVWCo. f

APO-CEPHALEX 00768723 APX ABEFGVWf
NU-CEPHALEX 00865877 NXP ABEFGVWf

pms-CEPHALEXIN 02177781 PMS ABEFGVWf

Tab Orl 500mg
KEFLEX 00244392 PHH ABEFGVWCo. f

NOVO-LEXIN 00583421 NOP ABEFGVWf
APO-CEPHALEX 00768715 APX ABEFGVWf

NU-CEPHALEX 00865885 NXP ABEFGVWf
pms-CEPHALEXIN 02177803 PMS ABEFGVWf

08:12:07 Antibiotics (Miscellaneous Beta-Lactam)
Antibiotiques (divers bêta-lactames)

Cefotetan Disodium
Céfotétane disodique

Pws Im 1gm
CEFOTAN 02036274 WAY WPds.

Pws Im 2gm
CEFOTAN 02036428 WAY WPds.

Cefoxitin Sodium
Céfoxitine sodique

Pws Im 1gm
MEFOXIN 00663697 FRS WPds.

Imipenem Monohydrate/ Cilastatin Sodium
Imipénem (monohydrate de/Cilastatine sodique

Pws Iv 250mg
PRIMAXIN 00717274 FRS WPds.

June / juin 2003Page 9



08:12:07 Antibiotics (Miscellaneous Beta-Lactam)
Antibiotiques (divers bêta-lactames)

08:00 Anti-Infective Agents
Anti-infectieux

Imipenem Monohydrate/ Cilastatin Sodium
Imipénem (monohydrate de/Cilastatine sodique

Pws Iv 500mg
PRIMAXIN 00717282 FRS WPds.

08:12:12 Antibiotics (Macrolides)
Antibiotiques (macrolides)

Azithromycin
Azithromycine

Pws Orl 20mg
ZITHROMAX 02223716 PFI AEFGVWPds.

Pws Orl 40mg
ZITHROMAX 02223724 PFI AEFGVWPds.

Tab Orl 250mg
ZITHROMAX 02212021 PFI AEFGVWCo.

Clarithromycin
Clarithromycin

Tab Orl 250mg
BIAXIN BID 01984853 ABB ABEFGVWCo.

Tab Orl 500mg
BIAXIN BID 02126710 ABB ABEFGVWCo.

Erythromycin Base
Erythromycine base

Ecc Orl 333mg
ERYC 00873454 PFI ABEFGVWEcc f

APO-ERYTHRO E-C 01925938 APX ABEFGVWf

Src Orl 250mg
ERYC 00607142 PFI ABEFGVWCapsl.C. f

APO-ERYTHRO E-C 00726672 APX ABEFGVWf

Tab Orl 250mg
APO-ERYTHRO 00682020 APX ABEFGVWCo.

Erythromycin Estolate
Erythromycine (estolate d')

Cap Orl 250mg
ILOSONE (DISC/NON DISP July 1/03) 00015202 LIL ABEFGVWCaps
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08:12:12 Antibiotics (Macrolides)
Antibiotiques (macrolides)

08:00 Anti-Infective Agents
Anti-infectieux

Erythromycin Estolate
Erythromycine (estolate d')

Liq Orl 25mg
NOVO-RYTHRO ESTOLATE 00021172 NOP ABEFGVWLiq

Liq Orl 50mg
NOVO-RYTHRO ESTOLATE 00262595 NOP ABEFGVWLiq

Erythromycin Ethylsuccinate
Erythromycine (ethylsuccinate d')

Pws Orl 40mg
EES-200 00000299 ABB ABEFGVWPds. f

NOVO-RYTHRO 00605859 NOP ABEFGVWf

Pws Orl 80mg
EES-400 00453617 ABB ABEFGVWPds. f

NOVO-RYTHRO 00652318 NOP ABEFGVWf

Tab Orl 600mg
EES-600 00583782 ABB ABEFGVWCo. f

APO-ERYTHRO-ES 00637416 APX ABEFGVWf

Erythromycin Ethylsuccinate/Sulfisoxazole Acetyl
Erythromycine (ethylsuccinate d')/acétylsulfisoxazole

Pws Orl 40mg/120mg
PEDIAZOLE 00583405 ABB ABEFGVWPds.

Erythromycin Stearate
Erythromycine (stéarate d')

Tab Orl 250mg
APO-ERYTHRO-S 00545678 APX ABEFGVWCo.

Tab Orl 500mg
APO-ERYTHRO-S 00688568 APX ABEFGVWCo.

Spiramycin
Spiramycine

Cap Orl 750000unit
ROVAMYCINE 250 01927825 AVE AEFGVWCaps

Cap Orl 1500000unit
ROVAMYCINE 500 01927817 AVE AEFGVWCaps
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08:12:16 Antibiotics (Penicillins)
Antibiotiques (pénicillines)

08:00 Anti-Infective Agents
Anti-infectieux

Amoxicillin
Amoxicilline

Cap Orl 250mg
NOVAMOXIN 00406724 NOP ABEFGVWCaps f
APO-AMOXI 00628115 APX ABEFGVWf

NU-AMOXI 00865567 NXP ABEFGVWf
LIN-AMOX 02181487 LON ABEFGVWf

pms-AMOXICILLIN 02230243 PMS ABEFGVWf
GEN-AMOXICILLIN 02238171 GPM ABEFGVWf

SCHEINPHARM AMOXICILLIN 02241826 SCN ABEFGVWf

Cap Orl 500mg
NOVAMOXIN 00406716 NOP ABEFGVWCaps f
APO-AMOXI 00628123 APX ABEFGVWf

NU-AMOXI 00865575 NXP ABEFGVWf
AMOXIL (DISC/NON DISP Aug 30/03) 02041308 WAY ABEFGVWf

LIN-AMOX 02181495 LON ABEFGVWf
pms-AMOXICILLIN 02230244 PMS ABEFGVWf

GEN-AMOXICILLIN 02238172 GPM ABEFGVWf
SCHEINPHARM AMOXICILLIN 02241827 SCN ABEFGVWf

Pws Orl 25mg
NOVAMOXIN 00452149 NOP ABEFGVWPds. f
APO-AMOXI 00628131 APX ABEFGVWf

NU-AMOXI 00865540 NXP ABEFGVWf
NOVAMOXIN Sugar reduced granules 01934171 NOP ABEFGVWf

AMOXIL (DISC/NON DISP Nov 28/03) 02041316 WAY ABEFGVWf
LIN-AMOX 02181509 LON ABEFGVWf

pms-AMOXICILLIN 02230245 PMS ABEFGVWf

Pws Orl 50mg
NOVAMOXIN 00452130 NOP ABEFGVWPds. f
APO-AMOXI 00628158 APX ABEFGVWf

NU-AMOXI 00865559 NXP ABEFGVWf
NOVAMOXIN 250 01934163 NOP ABEFGVWf

AMOXIL (DISC/NON DISP Dec 21/03) 02042592 WAY ABEFGVWf
LIN-AMOX 02181517 LON ABEFGVWf

pms-AMOXICILLIN 02230246 PMS ABEFGVWf

Tab Orl 125mg
NOVAMOXIN CHEW 02036347 NOP ABEFGVWCo.

Page 12June / juin 2003



08:12:16 Antibiotics (Penicillins)
Antibiotiques (pénicillines)

08:00 Anti-Infective Agents
Anti-infectieux

Amoxicillin
Amoxicilline

Tab Orl 250mg
NOVAMOXIN CHEW 02036355 NOP ABEFGVWCo.

Amoxicillin/Clavulanic Acid
Amoxicilline/acide clavulanique

Liq Orl 200/28.5mg/5mL
CLAVULIN 02238831 GSK AEFGVLiq

Liq Orl 400/57/5mL
CLAVULIN 02238830 GSK AEFGVLiq

Pws Orl 25mg/6.25mg
CLAVULIN-125F 01916882 GSK ABEFGVWPds. f

APO-AMOXI CLAV 02243986 APX ABEFGVWf
RATIO-AMOXI CLAV 02244646 RPH ABEFGVWf

Pws Orl 50mg/12.5mg
CLAVULIN-250F 01916874 GSK ABEFGVWPds. f

APO-AMOXI CLAV 02243987 APX ABEFGVWf
RATIO-AMOXI CLAV 02244647 RPH ABEFGVWf

Tab Orl 250mg/125mg
CLAVULIN-250 01916866 GSK ABEFGVWCo. f

APO-AMOXI CLAV 02243350 APX ABEFGVWf

Tab Orl 500mg/125mg
CLAVULIN-500F 01916858 GSK ABEFGVWCo. f

APO-AMOXI CLAV 02243351 APX ABEFGVWf

Tab Orl 875mg/125mg
CLAVULIN 02238829 GSK AEFGVCo. f

APO-AMOXI CLAV 02245623 APX AEFGVf

Ampicillin
Ampicilline

Cap Orl 250mg
NOVO-AMPICILLIN 00020877 NOP AEFGVWCaps f

APO-AMPI 00603279 APX AEFGVWf
NU-AMPI 00717657 NXP AEFGVWf
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08:12:16 Antibiotics (Penicillins)
Antibiotiques (pénicillines)

08:00 Anti-Infective Agents
Anti-infectieux

Ampicillin
Ampicilline

Cap Orl 500mg
NOVO-AMPICILLIN 00020885 NOP AEFGVWCaps f

APO-AMPI 00603295 APX AEFGVWf
NU-AMPI 00717673 NXP AEFGVWf

Pws Im 1gm
NOVO-AMPICILLIN 01933345 NOP WPds.

Pws Im 500mg
NOVO-AMPICILLIN 00872652 NOP WPds.

Pws Orl 25mg
APO-AMPI 00603260 APX AEFGVWPds. f

NU-AMPI 00717495 NXP AEFGVWf

Pws Orl 50mg
APO-AMPI 00603287 APX AEFGVWPds. f

NU-AMPI 00717649 NXP AEFGVWf

Bacampicillin Hydrochloride
Bacampicilline (chlorhydrate de)

Tab Orl 400mg
PENGLOBE 00627127 AZE AEFGVWCo.

Cloxacillin Sodium
Cloxacilline sodique

Cap Orl 250mg
NOVO-CLOXIN 00337765 NOP ABEFGVWCaps f

APO-CLOXI 00618292 APX ABEFGVWf
NU-CLOXI 00717584 NXP ABEFGVWf

Cap Orl 500mg
NOVO-CLOXIN 00337773 NOP ABEFGVWCaps f

APO-CLOXI 00618284 APX ABEFGVWf
NU-CLOXI 00717592 NXP ABEFGVWf

Liq Im 250mg
CLOXACILLIN SODIUM STERILE 01912194 NOP WLiq

Pws Im 1gm
CLOXACILLIN SODIUM 01975447 NOP BEFGWPds. *
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08:12:16 Antibiotics (Penicillins)
Antibiotiques (pénicillines)

08:00 Anti-Infective Agents
Anti-infectieux

Cloxacillin Sodium
Cloxacilline sodique

Pws Im 2gm
CLOXACILLIN SODIUM 01912410 NOP BEFGWPds. *

Pws Im 500mg
CLOXACILLIN SODIUM 01912429 NOP BEFGWPds. *

Pws Orl 25mg
NOVO-CLOXIN 00337757 NOP ABEFGVWPds. f

APO-CLOXI 00644633 APX ABEFGVWf
NU-CLOXI 00717630 NXP ABEFGVWf

Penicillin G Benzathine
Pénicilline g benzathine

Sus Im 600000unit
BICILLIN LA (DISC/NON DISP Feb 1/04) 02041596 WAY AEFGWSusp. *

Penicillin V Benzathine
Pénicilline v benzathine

Sus Orl 36mg
PEN-VEE 02229618 PGO AEFGVWSusp.

Sus Orl 60mg
PEN-VEE 02229617 PGO AEFGVWSusp.

Penicillin V Potassium
Pénicilline v potassique

Pws Orl 60mg
NOVO-PEN-VK 00391603 NOP AEFGVWPds.

APO-PEN VK 00642231 APX AEFGVW

Tab Orl 300mg
NADOPEN V 00018740 LIH AEFGVWCo. f

NOVO-PEN-VK 00021202 NOP AEFGVWf
APO-PEN VK 00642215 APX AEFGVWf

NU-PEN-VK 00717568 NXP AEFGVWf
PEN-VEE 02229619 LIH AEFGVW
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08:12:16 Antibiotics (Penicillins)
Antibiotiques (pénicillines)

08:00 Anti-Infective Agents
Anti-infectieux

Piperacilin Sodium
Pipéracilline sodique

Pws Iv 2gm
PIPRACIL 02173425 WAY WPds. f

PIPERACILLIN 02246640 MAY Wf

Pws Iv 3gm
PIPRACIL 02173433 WAY WPds. f

PIPERACILLIN 02246641 MAY Wf

Pws Iv 4gm
PIPRACIL 02173441 WAY WPds. f

PIPERACILLIN 02246642 MAY Wf

Pivampicillin
Pivampicilline

Pws Orl 35mg
PONDOCILLIN 00582239 LEO AEFGVWPds.

Tab Orl 500mg
PONDOCILLIN 00582247 LEO AEFGVWCo.

Pivmecillinam Hydrochloride
Pivmecilliname (chlorhydrate de)

Tab Orl 200mg
SELEXID 00657212 LEO AEFGVWCo.

08:12:24 Antibiotics (Tetracyclines)
Antibiotiques (tétracyclines)

Doxycycline Hyclate
Doxycycline (hyclate de)

Cap Orl 100mg
VIBRAMYCIN 00024368 PFI AEFGVWCaps f

NOVO-DOXYLIN 00725250 NOP AEFGVWf
APO-DOXY 00740713 APX AEFGVWf

NU-DOXYCYCLINE 02044668 NXP AEFGVWf
RATIO-DOXYCYCLIN 02093103 RPH AEFGVWf

ALTI-DOXYCYCLINE (DISC/NON DISP Sept 18/03) 02140039 ALT AEFGVWf
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08:12:24 Antibiotics (Tetracyclines)
Antibiotiques (tétracyclines)

08:00 Anti-Infective Agents
Anti-infectieux

Doxycycline Hyclate
Doxycycline (hyclate de)

Tab Orl 100mg
VIBRA-TABS 00578452 PFI AEFGVWCo. f

APO-DOXY 00874256 APX AEFGVWf
RATIO-DOXYCYCLINE 02091232 RPH AEFGVWf

ALTI-DOXYCYCLINE (DISC/NON DISP Sept 18/03) 02142058 ALT AEFGVWf
NOVO-DOXYLIN 02158574 NOP AEFGVWf

Minocycline Hydrochloride
Minocycline (chlorhydrate de)

Cap Orl 50mg
RATIO-MINOCYCLINE 01914138 RPH AEFGVWCaps f

APO-MINOCYCLINE 02084090 APX AEFGVWf
NOVO-MINOCYCLINE 02108143 NOP AEFGVWf

MINOCIN 02173514 STI AEFGVWf
GEN-MINOCYCLINE 02230735 GPM AEFGVWf

RHOXAL-MINOCYCLINE 02237313 RHO AEFGVWf
pms-MINOCYCLINE 02239238 PMS AEFGVWf

Cap Orl 100mg
RATIO-MINOCYCLINE 01914146 RPH AEFGVWCaps f

APO-MINOCYCLINE 02084104 APX AEFGVWf
NOVO-MINOCYCLINE 02108151 NOP AEFGVWf

MINOCIN 02173506 STI AEFGVWf
GEN-MINOCYCLINE 02230736 GPM AEFGVWf

RHOXAL-MINOCYCLINE 02237314 RHO AEFGVWf
pms-MINOCYCLINE 02239239 PMS AEFGVWf

MINOCYCLINE 02239982 IVX AEFGVWf

Tetracycline Hydrochloride
Tétracycline (chlorhydrate de)

Cap Orl 250mg
APO-TETRA 00580929 APX AEFGVWCaps f

NU-TETRA 00717606 NXP AEFGVWf

Sus Orl 25mg
NOVO-TETRA 00151416 NOP AEFGVWSusp.
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08:12:28 Antibiotics (Miscellaneous)
Antibiotiques (autres antibiotiques)

08:00 Anti-Infective Agents
Anti-infectieux

Clindamycin Hydrochloride
Clindamycine (chlorhydrate de)

Cap Orl 150mg
DALACIN C 00030570 PCA AEFGVWCaps f

RATIO-CLINDAMYCIN 02130033 RPH AEFGVWf
NOVO-CLINDAMYCIN 02241709 NOP AEFGVWf

APO-CLINDOMYCIN 02245232 APX AEFGVWf

Clindamycin Phosphate
Clindamycine (phosphate de)

Liq Inj 150mg/mL
DALACIN C PHOSPHATE 00260436 PCA WLiq. f

CLINDAMYCIN (Bulk vials) 02230535 SIL Wf
CLINDAMYCIN (2mL, 4mL, 6mL vials) 02230540 SIL Wf

Clindamycin-Palmitate Hydrochloride
Clindamycine (chlorhydrate de palmitate de)

Pws Orl 15mg
DALACIN C 00225851 PCA AEFGVWPds.

Fusidate Sodium
Fusidate (sodique de)

Ect Orl 250mg
FUCIDIN 01934252 LEO AEFGVWCo.Ent.

Polymyxin B Sulfate/Neomycin Sulphate
Polymyxine b (sulfate de)/néomycine (sulfate de)

Liq Urh 200000unit/40mg
NEOSPORIN 00666157 GSK AEFGVWLiq

Vancomycin Hydrochloride
Vancomycine (chlorhydrate de)

Cap Orl 125mg
VANCOCIN 00800430 LIL AEFGVWCaps

Cap Orl 250mg
VANCOCIN 00788716 LIL AEFGVWCaps

Pws Iv 1gm
VANCOCIN CP 00722146 LIL ABEFGWPds. f*

pms-VANCOMYCIN 02241821 PMS ABEFGWf*
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08:12:28 Antibiotics (Miscellaneous)
Antibiotiques (autres antibiotiques)

08:00 Anti-Infective Agents
Anti-infectieux

Vancomycin Hydrochloride
Vancomycine (chlorhydrate de)

Pws Iv 500mg
VANCOCIN 00015423 LIL ABEFGWPds. f*

pms-VANCOMYCIN 02241820 PMS ABEFGWf*

08:16:00 Antituberculosis Agents
Antituberculeux

Rifampin
Rifampine

Cap Orl 150mg
ROFACT 00393444 ICN AEFGVWCaps
RIFADIN 02091887 AVE AEFGVW

Cap Orl 300mg
ROFACT 00343617 ICN AEFGVWCaps
RIFADIN 02092808 AVE AEFGVW

08:18:00 Antivirals
Antiviraux

Acyclovir
Acyclovir

Tab Orl 200mg
ZOVIRAX 00634506 GSK AEFGVWCo. f

RATIO-ACYCLOVIR 02078627 RPH AEFGVWf
NU-ACYCLOVIR 02197405 NXP AEFGVWf

APO-ACYCLOVIR 02207621 APX AEFGVWf
ALTI-ACYCLOVIR (DISC/NON DISP Sept 18/03) 02229707 ALT AEFGVWf

GEN-ACYCLOVIR 02242784 GPM AEFGVWf

Tab Orl 400mg
ZOVIRAX 01911627 GSK AEFGVWCo. f

RATIO-ACYCLOVIR 02078635 RPH AEFGVWf
NU-ACYCLOVIR 02197413 NXP AEFGVWf

APO-ACYCLOVIR 02207648 APX AEFGVWf
ALTI-ACYCLOVIR (DISC/NON DISP Sept 18/03) 02229708 ALT AEFGVWf

GEN-ACYCLOVIR 02242463 GPM AEFGVWf
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08:18:00 Antivirals
Antiviraux

08:00 Anti-Infective Agents
Anti-infectieux

Acyclovir
Acyclovir

Tab Orl 800mg
ZOVIRAX (ZOSTAB PAC) 01911635 GSK AEFGVWCo. f

RATIO-ACYCLOVIR 02078651 RPH AEFGVWf
NU-ACYCLOVIR 02197421 NXP AEFGVWf

APO-ACYCLOVIR 02207656 APX AEFGVWf
ALTI-ACYCLOVIR 02229709 ALT AEFGVWf
GEN-ACYCLOVIR 02242464 GPM AEFGVWf

Acyclovir Sodium
Acyclovir Sodique

Pws Iv 1gm
ZOVIRAX (DISC/NON DISP Oct 8/04) 00899321 GSK WPds.

Pws Iv 500mg
ZOVIRAX (DISC/NON DISP Oct 8/04) 00605336 GSK WPds.

Didanosine
Didanosine

Tab Orl 25mg
VIDEX CHEW 01940511 BRI UCo.

Tab Orl 50mg
VIDEX CHEW 01940538 BRI UCo.

Tab Orl 100mg
VIDEX CHEW 01940546 BRI UCo.

Tab Orl 150mg
VIDEX CHEW 01940554 BRI UCo.

Famciclovir
Famciclovir

Tab Orl 500mg
**FAMVIR 02177102 NVR AEFVWCo.

** For beneficiaries 50 years of age and older for the treatment of herpes zoster (shingles).  Please refer to 
Appendix IV. Pour les bénéficiaires de 50 ans et plus pour le traitement du zona aigu (zona). Veuillez 
consulter l'annexe IV.
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08:18:00 Antivirals
Antiviraux

08:00 Anti-Infective Agents
Anti-infectieux

Ganciclovir Sodium
Ganciclovir Sodique

Pws Iv 500mg
CYTOVENE 02162695 HLR WPds.

Indinavir
Indinavir

Cap Orl 200mg
CRIXIVAN 02229161 FRS UCaps

Cap Orl 400mg
CRIXIVAN 02229196 FRS UCaps

Lamivudine
Lamivudine

Liq Orl 10mg
3TC 02192691 GSB ULiq

Tab Orl 150mg
3TC 02192683 GSB UCo.

Stavudine d4T
Stavudine d4T

Cap Orl 15mg
ZERIT 02216086 BRI UCaps

Cap Orl 20mg
ZERIT 02216094 BRI UCaps

Cap Orl 30mg
ZERIT 02216108 BRI UCaps

Cap Orl 40mg
ZERIT 02216116 BRI UCaps

Valacyclovir
Valacyclovir

Tab Orl 500mg
**VALTREX 02219492 GSK AEFVWCo.

** For beneficiaries 50 years of age and older for the treatment of herpes zoster (shingles).  Please refer to Appendix 
IV. Pour les bénéficiaires de 50 ans et plus pour le traitement du zona aigu (zona). Veuillez consulter l'annexe IV.

June / juin 2003Page 21



08:18:00 Antivirals
Antiviraux

08:00 Anti-Infective Agents
Anti-infectieux

Zalcitabine
Zalcitabine

Tab Orl 0.375mg
HIVID (DISC/NON DISP July 1/04) 01990918 HLR UCo.

Tab Orl 0.75mg
HIVID 01990896 HLR UCo.

Zidovudine
Zidovudine

Cap Orl 100mg
RETROVIR 01902660 GSK UCaps f

APO-ZIDOVUDINE (DISC/NON DISP Dec 6/04) 01946323 APX Uf
NOVO-AZT (DISC/NON DISP Dec 12/04) 01953877 NOP Uf

Liq Iv 10mg
RETROVIR 01902644 GSK ULiq

Syr Orl 10mg
RETROVIR 01902652 GSK USir.

08:20:00 Antimalarial Agents
Antipaludéens

Chloroquine Diphosphate
Chloroquine (phosphate de)

Tab Orl 250mg
NOVO-CHLOROQUINE 00021261 NOP AEFGVWCo. f

ARALEN 02017539 SNS AEFGVWf

Hydroxychloroquine Sulfate
Hydroxychloroquine (sulfate d')

Tab Orl 200mg
PLAQUENIL 02017709 SNS AEFGVWCo.

Proguanil Hydrochloride
Proguanil (chlorhydrate de)

Tab Orl 100mg
PALUDRINE 02043068 WAY AEFGVWCo.

Pyrimethamine
Pyriméthamine

Tab Orl 25mg
DARAPRIM 00004774 GSK AEFGVWCo.
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08:20:00 Antimalarial Agents
Antipaludéens

08:00 Anti-Infective Agents
Anti-infectieux

Quinine Sulphate
Quinine (sulfate de)

Cap Orl 200mg
NOVO-QUININE 00021008 NOP AEFGVWCaps

QUININE SULFATE 00695440 ODN AEFGV

Cap Orl 300mg
NOVO-QUININE 00021016 NOP AEFGVWCaps

QUININE SULFATE 00695459 ODN AEFGV

08:22:00 Quinolones
Quinolones

Ciprofloxacin
Ciprofloxacine

Liq Orl 100mg
**CIPRO ORAL SUSPENSION 02237514 BAY ABEFGVLiq

Ciprofloxacin Hydrochloride
Ciprofloxacine (chlorhydrate de)

Tab Orl 250mg
**CIPRO 02155958 BAY ABEFGVCo.

CIPRO 02155958 BAY W

Tab Orl 500mg
**CIPRO 02155966 BAY ABEFGVCo.

CIPRO 02155966 BAY W

Tab Orl 750mg
**CIPRO 02155974 BAY ABEFGVCo.

CIPRO 02155974 BAY W

Ciprofloxacin Lactate
Ciprofloxacin Lactate

Liq Iv 2mg
CIPRO I.V. 02237334 BAY WLiq
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08:22:00 Quinolones
Quinolones

08:00 Anti-Infective Agents
Anti-infectieux

Ciprofloxacin Lactate
Ciprofloxacin Lactate

Liq Iv 10mg
CIPROFLOXACIN 02204398 PDL WLiq

**Requests for coverage of Cipro (ciprofloxacin) will be considered under special authorization (see Appendix IV).  Prescriptions 
written by New Brunswick urologists, infectious disease specialists, medical oncologists, hemotologists, respiratory medicine specialists 
or medical microbiologists  will not require special authorization.
Les demandes de protection pour le Cipro (ciprofloxacin) seront examinées sur autorisation spéciale.  Veuillez consulter l’annexe IV.  
Les ordonnances rédigées par les urologues, spécialistes en maladies infectieuses, oncologues, hématologues, inhalothérapeutes ou 
microbiologistes du Nouveau-Brunswick ne nécessiteront pas une autorisation spéciale.
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08:22:00 Quinolones
Quinolones

08:00 Anti-Infective Agents
Anti-infectieux

Nalidixic Acid
Nalidixique (acide)

Tab Orl 500mg
NEGGRAM 02017687 SNS AEFGVWCo.

Norfloxacin
Norfloxacine

Tab Orl 400mg
NOROXIN 00643025 FRS AEFVWCo. f

APO-NORFLOX 02229524 APX AEFVWf
NOVO-NORFLOXACIN 02237682 NOP AEFVWf

PMS-NORFLOXACIN 02246596 PMS AEFVWf

Ofloxacin
Ofloxacine

Tab Orl 200mg
** APO-OFLOX 02231529 APX EF+18Co.

Tab Orl 300mg
** FLOXIN 01968416 JAN EF+18Co. f

** APO-OFLOX 02231531 APX EF+18f

Tab Orl 400mg
** FLOXIN 01968408 JAN EF+18Co. f

** APO-OFLOX 02231532 APX EF+18f

** The use of Quinolones in children < 18 years of age is generally contraindicated.  Les quinolones sont habituellement contre-
indiquées pour les enfants.
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08:36:00 Urinary Anti-Infectives
Anti-infectieux des voies urinaires

08:00 Anti-Infective Agents
Anti-infectieux

Methenamine Mandelate
Méthénamine (mandélate de)

Tab Orl 500mg
MANDELAMINE 00499013 PFI AEFGVWCo.

Nitrofurantoin
Nitrofurantoïne

Cap Orl 50mg
MACRODANTIN 01997637 PGA AEFGVWCaps f

NOVO-FURANTOIN 02231015 NOP AEFGVWf

Cap Orl 100mg
MACROBID 02063662 PGA AEFGVWCaps

Tab Orl 50mg
APO-NITROFURANTOIN 00319511 APX AEFGVWCo.

Tab Orl 100mg
APO-NITROFURANTOIN 00312738 APX AEFGVWCo.

Trimethoprim
Triméthoprime

Tab Orl 100mg
PROLOPRIM 00675229 GSK AEFGVWCo. f

APO-TRIMETHOPRIM 02243116 APX AEFGVWf

Tab Orl 200mg
PROLOPRIM 00677590 GSK AEFGVWCo. f

APO-TRIMETHOPRIM 02243117 APX AEFGVWf

08:40:00 Miscellaneous Anti-Infectives
Autres anti-infectieux

Metronidazole
Métronidazole

Tab Orl 250mg
NOVO-NIDAZOL (DISC/NON DISP Feb 18/05) 00021555 NOP AEFGVWCo. f

APO-METRONIDAZOLE 00545066 APX AEFGVWf
pms-METRONIDAZOLE (DISC/NON DISP July 27/03) 00584339 PMS AEFGVW
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08:40:00 Miscellaneous Anti-Infectives
Autres anti-infectieux

08:00 Anti-Infective Agents
Anti-infectieux

Pentamidine Isethionate
Pentamidine, iséthionate de

Pws Im 300mg
PENTACARINAT 300 01926748 ROP AEFGPds. *

PENTAMIDINE ISETHIONATE 02183080 MAY AEFG

Trimethoprim/Sulfamethoxazole
Triméthoprime/sulfaméthoxazole

Sus Orl 8mg/40mg
SEPTRA PEDIATRIC 00270644 GSK ABEFGVWSusp. f

NOVO-TRIMEL 00726540 NOP ABEFGVWf
APO-SULFATRIM 00846465 APX ABEFGVWf

NU-COTRIMOX 00865753 NXP ABEFGVWf

Tab Orl 20mg/100mg
APO-SULFATRIM 00445266 APX ABEFGVWCo.

Tab Orl 80mg/400mg
SEPTRA 00270636 GSK ABEFGVWCo. f

APO-SULFATRIM 00445274 APX ABEFGVWf
NOVO-TRIMEL 00510637 NOP ABEFGVWf
NU-COTRIMOX 00865710 NXP ABEFGVWf

Tab Orl 160mg/800mg
SEPTRA DS 00368040 GSK ABEFGVWCo. f

APO-SULFATRIM DS 00445282 APX ABEFGVWf
NOVO-TRIMEL DS 00510645 NOP ABEFGVWf
NU-COTRIMOX DS 00865729 NXP ABEFGVWf
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10:00:00 Antineoplastic Agents
Antinéoplasiques

10:00 Antineoplastic Agents
Antinéoplasiques

Buserelin Acetate
Buséréline (acétate de)

Asp Nas 1mg
SUPREFACT 02225158 AVE AVWAsp

Imp Sc 6.3mg
SUPREFACT DEPOT 02228955 AVE AEF+18VWImp

Imp Sc 9.45mg
SUPREFACT DEPOT 02240749 AVE AEF+18VWImp

Busulfan
Busulfan

Tab Orl 2mg
MYLERAN 00004618 GSK AEFGVWCo.

Chlorambucil
Chlorambucil

Tab Orl 2mg
LEUKERAN 00004626 GSK AEFGVWCo.

Cyclophosphamide
Cyclophosphamide

Tab Orl 25mg
CYTOXAN 00344877 BRI AEFGVWCo.

PROCYTOX 02241795 BAX AEFGVW

Tab Orl 50mg
CYTOXAN 00344885 BRI AEFGVWCo.

PROCYTOX 02241796 BAX AEFGVW

Epoetin Alfa
Époétine alfa

Liq Sc 1000units
EPREX 02231583 JAN WLiq

Liq Sc 2000units
EPREX 02231584 JAN WLiq

Liq Sc 3000units
EPREX 02231585 JAN WLiq
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10:00:00 Antineoplastic Agents
Antinéoplasiques

10:00 Antineoplastic Agents
Antinéoplasiques

Epoetin Alfa
Époétine alfa

Liq Sc 4000units
EPREX 02231586 JAN WLiq

Liq Sc 6000IU
EPREX 02243401 JAN WLiq.

Liq Sc 8000IU
EPREX 02243403 JAN WLiq.

Liq Sc 10000units
EPREX 02231587 JAN WLiq

Liq Sc 20000units
EPREX 02206072 JAN WLiq

Estramustine Phosphate Disodium
Estramustine (phosphate sodique d')

Cap Orl 140mg
EMCYT 02063794 PCA AEFGVWCaps

Etoposide
Etoposide

Cap Orl 50mg
VEPESID 00616192 BRI AEFGVWCaps

Goserelin Acetate
Goserelin (acétate d')

Imp Sc 3.6mg
ZOLADEX 02049325 AZE AVWImp

Imp Sc 10.8mg
ZOLADEX LA 02225905 AZE AEF+18VWImp

Hydroxyurea
Hydroxyurée

Cap Orl 500mg
HYDREA 00465283 BRI AEFGVWCaps f

GEN-HYDROXYUREA 02242920 GPM AEFGVWf
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10:00:00 Antineoplastic Agents
Antinéoplasiques

10:00 Antineoplastic Agents
Antinéoplasiques

Interferon Alfa 2b
Interféron alfa-2b

Liq Sc 6000000unit
INTRON A 02238674 SCH AEFGVWLiq *

Liq Sc 10000000unit
INTRON A 02223406 SCH AEFGVWLiq *
INTRON A 02238675 SCH AEFGVW*

Liq Sc 15000000unit
INTRON A 02240693 SCH AEFGVWLiq *

Liq Sc 25000000unit
INTRON A 02240694 SCH AEFGVWLiq *

Liq Sc 50000000unit
INTRON A 02240695 SCH AEFGVWLiq *

Leuprolide Acetate
Leuprolide (acétate de)

Liq Sc 5mg
LUPRON 00727695 ABB AVWLiq

Pws Im 7.5mg
LUPRON DEPOT 00836273 ABB AVWPds.

Pws Im 22.5mg
LUPRON DEPOT 02230248 ABB AEF+18VWPds.

Pws Im 30mg
LUPRON DEPOT 02239833 ABB AEF+18VWPds.

Megestrol Acetate
Mégestrol (acétate de)

Tab Orl 40mg
MEGACE 00386391 BRI AEFGVWCo. f

LIN-MEGESTROL 02176092 LON AEFGVWf
NU-MEGESTROL 02185415 NXP AEFGVWf

APO-MEGESTROL 02195917 APX AEFGVWf
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10:00:00 Antineoplastic Agents
Antinéoplasiques

10:00 Antineoplastic Agents
Antinéoplasiques

Megestrol Acetate
Mégestrol (acétate de)

Tab Orl 160mg
MEGACE 00731323 BRI AEFGVWCo. f

LIN-MEGESTROL 02176106 LON AEFGVWf
NU-MEGESTROL 02185423 NXP AEFGVWf

APO-MEGESTROL 02195925 APX AEFGVWf

Melphalan
Melphalan

Tab Orl 2mg
ALKERAN 00004715 GSK AEFGVWCo.

Mercaptopurine
Mercaptopurine

Tab Orl 50mg
PURINETHOL 00004723 GSK AEFGVWCo.

Methotrexate Sodium
Méthotrexate sodique

Tab Orl 2.5mg
METHOTREXATE 02170698 WAY AEFGVWCo. f

RATIO-METHOTREXATE 02244798 RPH AEFGVWf
METHOTREXATE 02182963 APX AEFGVW

Procarbazine Hydrochloride
Procarbazine (chlorhydrate de)

Cap Orl 50mg
MATULANE 00012750 QGT AEFGVWCaps

Tamoxifen Citrate
Tamoxifène (citrate de)

Tab Orl 10mg
APO-TAMOX 00812404 APX AEFGVWCo. f

NOVO-TAMOXIFEN 00851965 NOP AEFGVWf
TAMOFEN 01926624 ROP AEFGVWf

NOLVADEX 02048477 AZE AEFGVWf
MED-TAMOXIFEN 02084422 MED AEFGVWf
GEN-TAMOXIFEN 02088428 GPM AEFGVWf
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10:00:00 Antineoplastic Agents
Antinéoplasiques

10:00 Antineoplastic Agents
Antinéoplasiques

Tamoxifen Citrate
Tamoxifène (citrate de)

Tab Orl 20mg
APO-TAMOX 00812390 APX AEFGVWCo. f

NOVO-TAMOXIFEN 00851973 NOP AEFGVWf
TAMOFEN 01926632 ROP AEFGVWf

NOLVADEX-D 02048485 AZE AEFGVWf
MED-TAMOXIFEN 02084430 MED AEFGVWf
GEN-TAMOXIFEN 02089858 GPM AEFGVWf

Thioguanine
Thioguanine

Tab Orl 40mg
LANVIS 00282081 GSK AEFGVWCo.

10:10:00 Anti-Androgen
Anti-androgènes

Cyproterone Acetate
Cyprotérone (acétate de)

Tab Orl 50mg
** ANDROCUR 00704431 BEX AEFVWCo. f

** GEN-CYPROTERONE 02229723 GPM AEFVWf
** NOVO-CYPROTERONE 02232872 NOP AEFVWf

Flutamide
Flutamide

Tab Orl 250mg
** EUFLEX 00637726 SCH AEFVWCo. f

** NOVO-FLUTAMIDE 02230089 NOP AEFVWf
** pms-FLUTAMIDE 02230104 PMS AEFVWf

** APO-FLUTAMIDE 02238560 APX AEFVWf

Nilutamide
Nilutamide

Tab Orl 50mg
** ANANDRON 02221861 AVE AEFVWCo.

** NILUTAMIDE, FLUTAMIDE and CYPROTERONE ACETATE will be covered for a two year period commencing 
from the date of the beneficiary's first claim for the product. After this two year period special authorization must be 
obtained for continued coverage.  Le nilutamide, le flutamide et l'acétate de cyprotérone seront couverts pour une période 
de 2 ans à compter de la date de la première demande de règlement du bénéficiare pour ce service.  Cette période de 2 ans 
écoulée, il faudra une autorisation spéciale pour continuer le paiement de ce service.
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12:04:00 Parasympathomimetic (Cholinergic) Agents
Parasympathomimétiques (cholinergiques)

12:00 Autonomic Drugs
Médicaments s.n.a

Bethanechol Chloride
Béthanéchol (chlorure de)

Tab Orl 10mg
pms-BETHANECHOL CHLORIDE 00759171 PMS AEFGVWCo.

DUVOID 01947958 SHI AEFGVW

Tab Orl 25mg
URECHOLINE (DISC/NON DISP Jan 25/03) 00349739 FRS AEFGVWCo.

pms-BETHANECHOL CHLORIDE 00739162 PMS AEFGVW
DUVOID 01947931 SHI AEFGVW

Tab Orl 50mg
pms-BETHANECHOL CHLORIDE 00759198 PMS AEFGVWCo.

DUVOID 01947923 SHI AEFGVW

Pyridostigmine Bromide
Pyridostigmine (bromure de)

Srt Orl 180mg
MESTINON SR 00869953 ICN AEFGVWCo.L.C

Tab Orl 60mg
MESTINON 00869961 ICN AEFGVWCo.

12:08:04 Antiparkinsonian Agents
Antiparkinsoniens

Benztropine Mesylate
Benztropine (mésylate de)

Liq Im 1mg
COGENTIN 00016128 FRS VWLiq

Tab Orl 2mg
COGENTIN (DISC/NON DISP Jan 29/05) 00016357 FRS AEFGVWCo. f

APO-BENZTROPINE 00426857 APX AEFGVWf

Ethopropazine Hydrochloride
Ethopropazine (chlorhydrate d')

Tab Orl 50mg
PARSITAN 01927744 ERF AEFGVWCo.
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12:08:04 Antiparkinsonian Agents
Antiparkinsoniens

12:00 Autonomic Drugs
Médicaments s.n.a

Procyclidine Hydrochloride
Procyclidine (chlorhydrate de)

Elx Orl 0.5mg
KEMADRIN 00004405 GSK AEFGVWElixir

pms-PROCYCLIDINE 00587362 PMS AEFGVW

Tab Orl 5mg
KEMADRIN 00004758 GSK AEFGVWCo.

PROCYCLID 00306290 ICN AEFGVW
pms-PROCYCLIDINE 00587354 PMS AEFGVW

Trihexyphenidyl Hydrochloride
Trihexyphénidyle (chlorhydrate de)

Tab Orl 2mg
APO-TRIHEX 00545058 APX AEFGVWCo.

Tab Orl 5mg
APO-TRIHEX 00545074 APX AEFGVWCo.

12:08:08 Antimuscarinics/Antispasmodics
Antimuscariniques/antispasmodiques

Chlordiazepoxide Hydrochloride/Clidinium Bromide
Chlordiazépoxide (chlorhydrate de)/clidinium (bromure de)

Cap Orl 5mg/2.5mg
LIBRAX 00115630 ICN AEFGVWCaps

CORIUM (DISC/NON DISP Feb 21/04) 00391077 ICN AEFGVW
APO-CHLORAX 00618454 APX AEFGVW

Dicyclomine Hydrochloride
Dicyclomine (chlorhydrate de)

Cap Orl 10mg
PROTYLOL 00287709 PDL AEFGVWCaps

Syr Orl 2mg
BENTYLOL 02102978 AVE AEFGVWSir.

Tab Orl 10mg
BENTYLOL 02103087 AVE AEFGVWCo.

Tab Orl 20mg
PROTYLOL-20 00513059 PDL AEFGVWCo.

BENTYLOL 02103095 AVE AEFGVW
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12:08:08 Antimuscarinics/Antispasmodics
Antimuscariniques/antispasmodiques

12:00 Autonomic Drugs
Médicaments s.n.a

Glycopyrrolate
Glycopyrrolate

Liq Im 0.2mg
GLYCOPYRROLATE 02039508 SIL VLiq

Hyoscine Butylbromide
Hyoscine (butylbromure d')

Liq Im 20mg
BUSCOPAN 00363839 BOE WLiq

Tab Orl 10mg
BUSCOPAN 00363812 BOE AEFGVWCo.

Hyoscine Hydrobromide
Hyoscine (bromhydrte d')

Liq Im 0.4mg
SCOPOLAMINE HYDROBROMIDE 00541869 ABB VWLiq

Liq Im 0.6mg
SCOPOLAMINE HYDROBROMIDE 00541877 ABB VWLiq

Ipratropium Bromide
Ipratropium (bromure d')

Aem Inh 20mcg
ATROVENT 00576158 BOE ABEFGVWAém

Liq Inh 250mcg/ml
ATROVENT 00731439 BOE BEF-18GVWLiq f

RATIO-IPRATROPIUM 02097141 RPH BEF-18GVWf
APO-IPRAVENT 02126222 APX BEF-18GVWf

NOVO-IPRAMIDE 02210479 NOP BEF-18GVWf
pms-IPRATROPIUM 02231136 PMS BEF-18GVWf

GEN-IPRATROPIUM SOLN 02239131 GPM BEF-18GVWf

Liq Inh 250mcg/ml
ATROVENT UDV 01950681 BOE BEF-18GVWLiq f

RATIO-IPRATROPIUM UDV 02097168 RPH BEF-18GVWf
GEN-IPRATROPIUM 02216221 GPM BEF-18GVWf

pms-IPRATROPIUM (1ml nebules) 02231244 PMS BEF-18GVWf
pms-IPRATROPIUM (2ml nebules) 02231245 PMS BEF-18GVWf

APO-IPRAVENT 02231494 APX BEF-18GVWf
NU-IPRATROPIUM 02231785 NXP BEF-18GVWf
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12:08:08 Antimuscarinics/Antispasmodics
Antimuscariniques/antispasmodiques

12:00 Autonomic Drugs
Médicaments s.n.a

Ipratropium Bromide
Ipratropium (bromure d')

Spr Nas 0.03%
ATROVENT NASAL 02163705 BOE AEFGVWSpr. f
pms-IPRATROPIUM 02239627 PMS AEFGVWf

RATIO-IPRATROPIUM 02240072 RPH AEFGVWf
APO-IPRAVENT 02246083 APX AEFGVWf

Isopropamide Iodide/Trifluoperazine Hydrochloride
Isopropamide (iodure d')/trifluopérazine (chlorhydrate de)

Tab Orl 5mg/1mg
STELABID #1 (DISC/NON DISP Dec 31/03) 01918265 GSK AEFGVWCo.

Tab Orl 5mg/2mg
STELABID #2 (DISC/NON DISP Dec 31/03) 01918273 GSK AEFGVWCo.

Tab Orl 7.5mg/2mg
STELABID FORTE (DISC/NON DISP Dec 31/03) 01918281 GSK AEFGVWCo.

Phenobarbital/Hyoscyamine Sulfate/Atropine Sulfate/Hyoscine Hydrobromide
Phénobarbital/hyoscyamine (sulfate de)/atropine (sulfate d')/scopolamine (bromhydrate de)

Tab Orl 16.2mg/0.1037mg/0.0194mg/6.5mcg
DONNATAL (DISC/NON DISP June 12/03) 02042916 WAY AEFGVWCo.

Propantheline Bromide
Propanthéline (bromure de)

Tab Orl 7.5mg
PRO-BANTHINE (DISC/NON DISP Sept 17/03) 02030829 SHI AEFGVWCo.

Tab Orl 15mg
PROPANTHEL 00294837 ICN AEFGVWCo.

PRO-BANTHINE (DISC/NON DISP Sept 17/03) 02030837 SHI AEFGVW

Scopolamine
Scopolamine

Srd Trd 1.5mg
TRANSDERM-V 00550094 NVR AEFGVWSrd
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12:12:00 Sympathomimetic (Adrenergic) Agents
Sympathomimétiques (agents adrénergiques)

12:00 Autonomic Drugs
Médicaments s.n.a

Epinephrine
Epinéphrine

Liq Im 0.5mg
EPI PEN JR 00578657 AXL AEFGVWLiq *

Liq Im 1mg
EPI PEN 1:1000 00509558 AXL AEFGVWLiq *

Epinephrine Hydrochloride
Epinéphrine (chlorhydrate de)

Liq Im 1mg
ADRENALIN 00155357 PFI AEFGVWLiq *

Liq Inh 2.25%
VAPONEFRIN 01927582 AVE AEFGVWLiq

Fenoterol Hydrobromide
Fénotérol (bromhydrate de)

Aem Inh 100mcg
BEROTEC 02006383 BOE AEFGVWAém

Liq Inh 1mg/ml
BEROTEC 00541389 BOE EF-18GVWLiq

Orciprenaline Sulfate
Orciprénaline (sulfate d')

Syr Orl 2mg
ALUPENT (DISC/NON DISP Jan 1/05) 00249920 BOE AEFGVWSir. f

RATIO-ORCIPRENALINE 02152568 RPH AEFGVWf
ORCIPREN (DISC/NON DISP Sept 18/03) 02229862 TCH AEFGVWf

APO-ORCIPRENALINE 02236783 APX AEFGVWf

Pseudoephedrine Hydrochloride
Pseudoéphédrine (chlorhydrate de)

Tab Orl 60mg
SUDAFED 02237793 CHC GCo.
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12:12:00 Sympathomimetic (Adrenergic) Agents
Sympathomimétiques (agents adrénergiques)

12:00 Autonomic Drugs
Médicaments s.n.a

Salbutamol Sulfate
Salbutamol (sulfate de)

Aem Inh 100mcg
APO-SALVENT 00790419 APX ABEFGVWAém f

RATIO-SALBUTAMOL 00851841 RPH ABEFGVWf
NOVO-SALMOL 00874086 NOP ABEFGVWf

VENTOLIN 02213478 GSK ABEFGVWf
AIROMIR (DISC/NON DISP Dec 31/04) 02232570 RIK ABEFGVWf

RATIO-SALBUTAMOL HFA 02244914 RPH ABEFGVf
APO-SALVENT 02245669 APX ABEFGVWf

Cap Inh 200mcg
VENTOLIN ROTACAPS (DISC/NON DISP Dec 31/03) 02212315 GSK AEFGVWCaps

Cap Inh 400mcg
VENTOLIN ROTACAPS (DISC/NON DISP Dec 31/03) 02212323 GSK AEFGVWCaps

Liq Inh 1mg/ml
GEN-SALBUTAMOL STERINEBS 01926934 GPM BEF-18GVWLiq f

RATIO-SALBUTAMOL UNIT/DOSE PF 01986864 RPH BEF-18GVWf
pms-SALBUTAMOL 02208229 PMS BEF-18GVWf

VENTOLIN NEBULES P.F. 02213419 GSK BEF-18GVWf
ASMAVENT NEBULES (DISC/NON DISP Jan 7/04) 02231430 TCH BEF-18GVWf

APO-SALVENT 02231488 APX BEF-18GVWf
NU-SALBUTAMOL 02231783 NXP BEF-18GVWf

MED-SALBUTAMOL 02237414 MED BEF-18GVW

Liq Inh 5mg/ml
RATIO-SALBUTAMOL 00860808 RPH BEF-18GVWLiq f

APO-SALVENT 02046741 APX BEF-18GVWf
ASMAVENT RESP INH 02048760 TCH BEF-18GVWf

pms-SALBUTAMOL 02069571 PMS BEF-18GVWf
RHOXAL-SALBUTAMOL 02154412 RHO BEF-18GVWf

VENTOLIN 02213486 GSK BEF-18GVWf
GEN-SALBUTAMOL 02232987 GPM BEF-18GVWf

Liq Orl 400mcg
VENTOLIN 02212390 GSK AEFGVWLiq

Pwr Inh 200mcg
VENTODISK 02214997 GSK AEFGVWPd.
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12:12:00 Sympathomimetic (Adrenergic) Agents
Sympathomimétiques (agents adrénergiques)

12:00 Autonomic Drugs
Médicaments s.n.a

Salbutamol Sulfate
Salbutamol (sulfate de)

Pwr Inh 400mcg
VENTODISK 02215004 GSK AEFGVWPd.

Tab Orl 2mg
NOVO-SALMOL (DISC/NON DISP Feb 18/05) 00620955 NOP AEFGVWCo. f

APO-SALVENT 02146843 APX AEFGVWf

Tab Orl 4mg
NOVO-SALMOL 00620963 NOP AEFGVWCo. f

APO-SALVENT 02146851 APX AEFGVWf
NU-SALBUTAMOL 02165376 NXP AEFGVWf

Terbutaline Sulfate
Terbutaline (sulfate de)

Aem Inh 0.5mg
BRICANYL TURBUHALER 00786616 AZE AEFGVWAém

12:16:00 Sympatholytic (Adrenergic Blocking) Agents
Sympatholytiques (bloqueurs adrénergiques)

Dihydroergotamine Mesylate
Dihydroergotamine (mésylate de)

Liq Im 1mg
DIHYDROERGOTAMINE 00027243 NVR AEFGVWLiq f*
DIHYDROERGOTAMINE 02241163 SIL AEFGVWf*

Dyhydroergotamine Mesylate
Dyhydroergotamine (mésylate de)

Liq Nas 4mg/ml
MIGRANAL 02228947 NVR AEFGVWLiq

Ergotamine Tartarate
Ergotamine (tartrate d')

Slt Orl 2mg
ERGOMAR S.L. (DISC/NON DISP July 1/03) 00328952 AVE AEFGVWCo.S.L.

Ergotamine Tartarate/Caffeine
Ergotamine (tartrate d')/caféine

Tab Orl 1mg/100mg
CAFERGOT 00176095 NVR AEFGVWCo.
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12:16:00 Sympatholytic (Adrenergic Blocking) Agents
Sympatholytiques (bloqueurs adrénergiques)

12:00 Autonomic Drugs
Médicaments s.n.a

Ergotamine Tartarate/Caffeine Citrate/Diphenhydramine Hydrochloride
Ergotamine (tartrate d')/caféine (citrate de)/diphénhydramine (chlorhydrate de)

Cap Orl 1mg/100mg/25mg
ERGODRYL 00156086 PFI AEFGVWCaps

Ergotamine Tartarate/Caffeine/Dimenhydrinate
Ergotamine (tartrate d')/caféine/dimenhydrinate

Cap Orl 1mg/100mg/50mg
GRAVERGOL 00116858 HOR AEFGVWCaps

Ergotamine Tartarate/Caffeine/Pentobarbital Sodium/Belladonna
Ergotamine (tartrate d')/caféine/pentobarbital sodique/belladonna

Sup Rt 1mg/100mg/30mg/0.125mg
CAFERGOT PB (DISC/NON DISP Jan 15/03) 00176214 NVR AEFGVWSupp.

Flunarizine Dihydrochloride
Flunarizine (chlorhydrate de)

Cap Orl 5mg
SIBELIUM 00846341 PMS EFCaps f

APO-FLUNARIZINE 02246082 APX EFf

Methysergide Bimaleate
Méthysergine (bimaléate de)

Tab Orl 2mg
SANSERT 00027499 NVR AEFGVWCo.

Phenobarbita/Ergotamine Tartaratel/Belladonna
Phénobarbital/ergotamine (tartrate d')/belladonna

Srt Orl 40mg/0.6mg/0.2mg
BELLERGAL SPACETABS 00176141 NVR AEFGVWCo.L.C

Pizotyline Hydrogen Maleate
Pizotyline (maléate hydrogéné de)

Tab Orl 0.5mg
SANDOMIGRAN 00329320 PGO AEFGVWCo.

Tab Orl 1mg
SANDOMIGRAN DS 00511552 PGO AEFGVWCo.
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12:20:00 Skeletal Muscle Relaxants
Relaxants musculaires

12:00 Autonomic Drugs
Médicaments s.n.a

Baclofen
Baclofène

Tab Orl 10mg
LIORESAL 00455881 NVR AEFGVWCo. f

pms-BACLOFEN 02063735 PMS AEFGVWf
MED-BACLOFEN 02084449 MED AEFGVWf
GEN-BACLOFEN 02088398 GPM AEFGVWf

NU-BACLO 02136090 NXP AEFGVWf
APO-BACLOFEN 02139332 APX AEFGVWf

RATIO-BACLOFEN 02236507 RPH AEFGVWf

Tab Orl 20mg
LIORESAL D.S. 00636576 NVR AEFGVWCo. f

pms-BACLOFEN 02063743 PMS AEFGVWf
MED-BACLOFEN 02084457 MED AEFGVWf
GEN-BACLOFEN 02088401 GPM AEFGVWf

NU-BACLO 02136104 NXP AEFGVWf
APO-BACLOFEN 02139391 APX AEFGVWf

RATIO-BACLOFEN 02236508 RPH AEFGVWf

Carisoprodol
Carisoprodol

Tab Orl 350mg
SOMA 00116629 HOR AEFGVWCo.

Cyclobenzaprine Hydrochloride
Cyclobenzaprine (chlorhydrate de)

Tab Orl 10mg
FLEXERIL 00782742 JAN AEFGVWCo. f

NOVO-CYCLOPRINE 02080052 NOP AEFGVWf
NU-CYCLOBENZAPRINE 02171848 NXP AEFGVWf

ALTI-CYCLOBENZAPRINE 02174618 ALT AEFGVWf
APO-CYCLOPRINE 02177145 APX AEFGVWf

pms-CYCLOBENZAPRINE 02212048 PMS AEFGVWf
GEN-CYCLOPRINE 02231353 GPM AEFGVWf

RATIO-CYCLOBENZAPRINE 02236506 RPH AEFGVWf

Dantrolene Sodium
Dantrolène sodique

Cap Orl 25mg
DANTRIUM 01997602 PGA AEFGVWCaps
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12:20:00 Skeletal Muscle Relaxants
Relaxants musculaires

12:00 Autonomic Drugs
Médicaments s.n.a

Dantrolene Sodium
Dantrolène sodique

Cap Orl 100mg
DANTRIUM 01997653 PGA AEFGVWCaps

Methocarbamol
Méthocarbamol

Tab Orl 500mg
ROBAXIN 01930990 WHH AEFGVWCo.

Tab Orl 750mg
ROBAXIN 01932187 WHH AEFGVWCo.

Methocarbamol/Acetylsalicylic Acid/Codeine Phosphate
Méthocarbamol/acide acétylsalicylique/codéine (phosphate de)

Tab Orl 400mg/325mg/16.2mg
ROBAXISAL C-1/4 01934783 WHH WCo.

Tab Orl 400mg/325mg/32.4mg
ROBAXISAL C-1/2 01934791 WHH WCo.

Orphenadrine Citrate
Orphénadrine (citrate d')

Srt Orl 100mg
NORFLEX 01966154 RIK AEFGVWCo.L.C f

RHOXAL-ORPHENADRINE CITRATE 02243559 RHO AEFGVWf
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20:04:04 Iron Preparations
Préparations de fer

20:00 Blood Formation and Coagulation
Médicaments du sang

Ferrous Fumarate
Fumarate ferreux

Cap Orl 18mg
IRON 00808954 BIF AEFGVWCaps

Cap Orl 300mg
NEO-FER 00482064 NEO AEFGVWCaps
PALAFER 01923420 GCH AEFGVW

SCHEINPHARM FERROUS 02230276 SCN AEFGVW

Sus Orl 60mg
PALAFER 01923439 GCH AEFGVWSusp.

Tab Orl 18mg
IRON 00547743 SHK AEFGVWCo.

Tab Orl 30mg
IRON 02121727 BIT AEFGVWCo.

Tab Orl 60mg
FERION 00397989 PMT AEFGVWCo.

FERROUS FUMERATE 02138751 VTH AEFGVW

Tab Orl 200mg
FERROUS FUMARATE 00415030 SDG AEFGVWCo.

Tab Orl 300mg
FERROUS FUMARATE 00031089 WAM AEFGVWCo.
FERROUS FUMARATE 00265756 PHA AEFGVW

Ferrous Gluconate
Gluconate ferreux

Tab Orl 37.5mg
CHELATED IRON 00633666 RHG AEFGVWCo.

Tab Orl 50mg
FER 00832677 NSE AEFGVWCo.
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20:04:04 Iron Preparations
Préparations de fer

20:00 Blood Formation and Coagulation
Médicaments du sang

Ferrous Gluconate
Gluconate ferreux

Tab Orl 300mg
NOVO-FERROGLUC 00021458 NOP AEFGVWCo.

FERROUS GLUCONATE 00031097 WAM AEFGVW
FERROUS GLUCONATE (DISC/NON DISP Mar 26/05) 00094714 DCL AEFGVW

FERROUS GLUCONATE 00162531 PMT AEFGVW
FERROUS GLUCONATE 00529060 HAL AEFGVW

APO-FERROUS GLUCONATE 00545031 APX AEFGVW
FERROUS GLUCONATE 00582727 VTH AEFGVW

pms-FERROUS GLUCONATE 00743976 PVR AEFGVW

Ferrous Sulfate
Sulfate ferreux

Cap Orl 45mg
MEGA SR IRON 00362727 KRI AEFGVWCaps

IRON FORMULA 00647454 GNC AEFGVW

Dps Orl 75mg
pms-FERROUS SULFATE 02222574 PMS AEFGVWGttes

Dps Orl 125mg
pms-FERROUS SULFATE 00816035 PMS AEFGVWGttes

Ect Orl 300mg
FERROUS SULFATE 00332747 BTA AEFGVWCo.Ent.
FERROUS SULFATE 00417629 SDG AEFGVW

APO-FERROUS SULFATE-FC 01912518 APX AEFGVW

Liq Orl 15mg
FER-IN-SOL 00762954 MJO AEFGVWLiq f

FERODAN 02237385 ODN AEFGVWf

Srt Orl 160mg
SLOW-FE 00623520 NNC GCo.L.C

Syr Orl 30mg
FER-IN-SOL 00017884 MJO AEFGVWSir.

FERODAN 00758469 ODN AEFGVW
pms-FERROUS SULFATE 00792675 PMS AEFGVW
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20:04:04 Iron Preparations
Préparations de fer

20:00 Blood Formation and Coagulation
Médicaments du sang

Ferrous Sulfate
Sulfate ferreux

Tab Orl 300mg
FERROUS SULFATE 00031100 WAM AEFGVWCo.
FERROUS SULFATE 00179655 SDR AEFGVW
FERROUS SULFATE 00346918 PHA AEFGVW

pms-FERROUS SULFATE 00586323 PMS AEFGVW
FERROUS SULFATE 00722413 PVR AEFGVW

SULFATE FERREUX-300 02125471 PDL AEFGVW

Iron Dextran Complex
Dextran de fer

Liq Im 50mg
DEXIRON 02205963 GPM AEFGVWLiq
INFUFER 02221780 SIL AEFGVW

Iron Sorbitex
Iron sorbitex

Liq Im 50mg
JECTOFER (DISC/NON DISP Jan 17/04) 00001910 AZE WLiq

20:12:04 Anticoagulants
Anticoagulants

Dalteparin Sodium
Daltéparine sodique

Liq Sc 25,000IU
FRAGMIN (prefilled syringes) 02132648 PCA WLiq

** FRAGMIN (prefilled syringes) 02132648 PCA AEF+18V
FRAGMIN 02231171 PCA W

** FRAGMIN 02231171 PCA AEF+18V

Enoxaparin Sodium
Énoxaparine Sodique

Liq Sc 100mg
LOVENOX 02012472 AVE WLiq
LOVENOX 02236564 AVE W

** LOVENOX 02236564 AVE AEF+18V
LOVENOX 02236883 AVE W

** For the initial treatment of DVT. Annual quantity limits applied.  Pour le traitement initial de la 
thrombose veineuse profonde. Des limites quantitatives annuelles s'appliquent.
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20:12:04 Anticoagulants
Anticoagulants

20:00 Blood Formation and Coagulation
Médicaments du sang

Heparin Sodium
Héparine sodique

Liq Iv 100IU
HEPARIN 00727520 LEO WLiq

HEPALEAN LOK 00740578 ORG W

Liq Sc 10000IU
HEPARIN 00579718 LEO AEFGVLiq *

HEPALEAN 00740497 ORG AEFGV*

Nadroparin Calcium
Nadroparine calcique

Liq Sc 19000IU
FRAXIPARIN FORTE (prefilled syringes) 02240114 SNS WLiq

** FRAXIPARIN FORTE (prefilled syringes) 02240114 SNS AEF+18V

Nicoumalone
Nicoumalone

Tab Orl 1mg
SINTROM 00010383 PGO AEFGVWCo.

Tab Orl 4mg
SINTROM 00010391 PGO AEFGVWCo.

Tinzaparin Sodium
Tinzaparine Sodique

Liq Sc 4500IU
INNOHEP (prefilled syringes) 02229755 LEO WLiq

Liq Sc 10000IU
** INNOHEP 02167840 LEO AEF+18VLiq

INNOHEP 02167840 LEO W

Liq Sc 20000IU
INNOHEP 02229515 LEO WLiq

** INNOHEP 02229515 LEO AEF+18V
** INNOHEP (prefilled syringes) 02231478 LEO AEF+18V

INNOHEP (prefilled syringes) 02231478 LEO W

** For the initial treatment of DVT. Annual quantity limits applied.  Pour le traitement initial de la 
thrombose veineuse profonde. Des limites quantitatives annuelles s'appliquent.
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20:12:04 Anticoagulants
Anticoagulants

20:00 Blood Formation and Coagulation
Médicaments du sang

Warfarin Sodium
Warfarine sodique

Tab Orl 1mg
COUMADIN 01918311 BRI AEFGVWCo. f

TARO-WARFARIN 02242680 TAR AEFGVWf
APO-WARFARIN 02242924 APX AEFGVWf
GEN-WARFARIN 02244462 GPM AEFGVWf

Tab Orl 2mg
COUMADIN 01918338 BRI AEFGVWCo. f

TARO-WARFARIN 02242681 TAR AEFGVWf
APO-WARFARIN 02242925 APX AEFGVWf
GEN-WARFARIN 02244463 GPM AEFGVWf

Tab Orl 2.5mg
COUMADIN 01918346 BRI AEFGVWCo. f

TARO-WARFARIN 02242682 TAR AEFGVWf
APO-WARFARIN 02242926 APX AEFGVWf
GEN-WARFARIN 02244464 GPM AEFGVWf

Tab Orl 3mg
COUMADIN 02240205 BRI AEFGVWCo. f

TARO-WARFARIN 02242683 TAR AEFGVWf
APO-WARFARIN 02245618 APX AEFGVWf

Tab Orl 4mg
COUMADIN 02007959 BRI AEFGVWCo. f

TARO-WARFARIN 02242684 TAR AEFGVWf
APO-WARFARIN 02242927 APX AEFGVWf
GEN-WARFARIN 02244465 GPM AEFGVWf

Tab Orl 5mg
COUMADIN 01918354 BRI AEFGVWCo. f

TARO-WARFARIN 02242685 TAR AEFGVWf
APO-WARFARIN 02242928 APX AEFGVWf
GEN-WARFARIN 02244466 GPM AEFGVWf

Tab Orl 6mg
COUMADIN 02240206 BRI AEFGVWCo. f

TARO-WARFARIN 02242686 TAR AEFGVWf
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20:12:16 Hemostatics
Hémostatiques

20:00 Blood Formation and Coagulation
Médicaments du sang

Aminocaproic Acid
Aminocaproïque (acide)

Tab Orl 500mg
AMICAR 02169754 WAY AEFGVWCo.

Tranexamic Acid
Tranexamique (acide)

Tab Orl 500mg
CYKLOKAPRON 02064405 PCA AEFGVWCo.

20:16:00 Hematopietic Agents
Agents hematopietic

Filgrastim
Filgrastim

Liq Iv 0.3mg
NEUPOGEN (1.6 mL size only) 00999001 AGA WLiq

NEUPOGEN 01968017 AGA W
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24:04:00 Cardiac Drugs
Cardiotropes

24:00 Cardiovascular Agents
Cardoivasculaires

Acebutolol Hydrochloride
Acébutolol (chlorhydrate d')

Tab Orl 100mg
RHOTRAL 01910140 ROP AEFGVWCo. f
SECTRAL 01926543 AVE AEFGVWf
MONITAN 02036290 WAY AEFGVWf

APO-ACEBUTOLOL 02147602 APX AEFGVWf
NU-ACEBUTOLOL 02165546 NXP AEFGVWf

NOVO-ACEBUTOLOL 02204517 NOP AEFGVWf
GEN-ACEBUTOLOL 02237721 GPM AEFGVWf

GEN-ACEBUTOLOL Type S 02237885 GPM AEFGVWf

Tab Orl 200mg
RHOTRAL 01910159 ROP AEFGVWCo. f
SECTRAL 01926551 AVE AEFGVWf
MONITAN 02036436 WAY AEFGVWf

APO-ACEBUTOLOL 02147610 APX AEFGVWf
NU-ACEBUTOLOL 02165554 NXP AEFGVWf

NOVO-ACEBUTOLOL 02204525 NOP AEFGVWf
GEN-ACEBUTOLOL 02237722 GPM AEFGVWf

GEN-ACEBUTOLOL Type S 02237886 GPM AEFGVWf

Tab Orl 400mg
RHOTRAL 01910167 ROP AEFGVWCo. f

SECTRAL (DISC/NON DISP Nov 13/04) 01926578 AVE AEFGVWf
MONITAN 02036444 WAY AEFGVWf

APO-ACEBUTOLOL 02147629 APX AEFGVWf
NU-ACEBUTOLOL 02165562 NXP AEFGVWf

NOVO-ACEBUTOLOL 02204533 NOP AEFGVWf
GEN-ACEBUTOLOL 02237723 GPM AEFGVWf

GEN-ACEBUTOLOL Type S 02237887 GPM AEFGVWf

Amiodarone Hydrochloride
Amiodarone (chlorhydrate de)

Tab Orl 200mg
CORDARONE 02036282 WAY AEFGVWCo. f

NOVO-AMIODARONE 02239835 NOP AEFGVWf
RATIO-AMIODARONE 02240071 RPH AEFGVWf

GEN-AMIODARONE 02240604 GPM AEFGVWf
pms-AMIODARONE 02242472 PMS AEFGVWf

RHOXAL AMIODARONE 02243836 RHO AEFGVWf
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24:04:00 Cardiac Drugs
Cardiotropes

24:00 Cardiovascular Agents
Cardoivasculaires

Amlodipine Besylate
Bésylate d'amlodipine

Tab Orl 5mg
** NORVASC 00878928 PFI AEFVCo.

Tab Orl 10mg
** NORVASC 00878936 PFI AEFVCo.

** Requests for coverage of Norvasc (amlodipine besylate) will be considered under special authorization. 
Prescriptions written by internists do not require special authorization.  
** Les demandes de protection pour le Norvasc (bésylate d'amlodipine) seront examinées sur autorisation 
spéciale. Les ordonnances des internistes ne nécessitent pas une autorisation spéciale.

Atenolol
Aténolol

Tab Orl 50mg
APO-ATENOL 00773689 APX AEFGVWCo. f

NU-ATENOL 00886114 NXP AEFGVWf
NOVO-ATENOL 01912062 NOP AEFGVWf

TENORMIN 02039532 AZE AEFGVWf
GEN-ATENOLOL-50 02146894 GPM AEFGVWf
RATIO-ATENOLOL 02171791 RPH AEFGVWf

ATENOL 02220679 IVX AEFGVWf
pms-ATENOLOL 02237600 PMS AEFGVWf

Tab Orl 100mg
APO-ATENOL 00773697 APX AEFGVWCo. f

NU-ATENOL 00886122 NXP AEFGVWf
NOVO-ATENOL 01912054 NOP AEFGVWf

TENORMIN 02039540 AZE AEFGVWf
GEN-ATENOLOL-100 02147432 GPM AEFGVWf

RATIO-ATENOLOL 02171805 RPH AEFGVWf
ATENOL 02220687 IVX AEFGVWf

pms-ATENOLOL 02237601 PMS AEFGVWf

Bisoprolol Fumarate
Fumarate de bisoprolol

Tab Orl 5mg
MONOCOR 02241148 BVL AEFVCo.

Tab Orl 10mg
MONOCOR 02241149 BVL AEFVCo.
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24:04:00 Cardiac Drugs
Cardiotropes

24:00 Cardiovascular Agents
Cardoivasculaires

Captopril
Captopril

Tab Orl 12.5mg
CAPOTEN 00695661 BRI AEFGVWCo. f

RATIO-CAPTOPRIL 00851639 RPH AEFGVWf
APO-CAPTO 00893595 APX AEFGVWf

NU-CAPTO 01913824 NXP AEFGVWf
NOVO-CAPTORIL 01942964 NOP AEFGVWf
GEN-CAPTOPRIL 02163551 GPM AEFGVWf
pms-CAPTOPRIL 02230203 PMS AEFGVWf

Tab Orl 25mg
CAPOTEN 00546283 BRI AEFGVWCo. f

RATIO-CAPTOPRIL 00851833 RPH AEFGVWf
APO-CAPTO 00893609 APX AEFGVWf

NU-CAPTO 01913832 NXP AEFGVWf
NOVO-CAPTORIL 01942972 NOP AEFGVWf
GEN-CAPTOPRIL 02163578 GPM AEFGVWf
pms-CAPTOPRIL 02230204 PMS AEFGVWf

CAPTRIL (DISC/NON DISP Sept 18/03) 02237862 TCH AEFGVWf

Tab Orl 50mg
CAPOTEN 00546291 BRI AEFGVWCo. f

RATIO-CAPTOPRIL 00851647 RPH AEFGVWf
APO-CAPTO 00893617 APX AEFGVWf

NU-CAPTO 01913840 NXP AEFGVWf
NOVO-CAPTORIL 01942980 NOP AEFGVWf
GEN-CAPTOPRIL 02163586 GPM AEFGVWf
pms-CAPTOPRIL 02230205 PMS AEFGVWf

CAPTRIL (DISC/NON DISP Sept 18/03) 02237863 TCH AEFGVWf

Tab Orl 100mg
CAPOTEN 00546305 BRI AEFGVWCo. f

RATIO-CAPTOPRIL 00851655 RPH AEFGVWf
APO-CAPTO 00893625 APX AEFGVWf

NU-CAPTO 01913859 NXP AEFGVWf
NOVO-CAPTORIL 01942999 NOP AEFGVWf
GEN-CAPTOPRIL 02163594 GPM AEFGVWf
pms-CAPTOPRIL 02230206 PMS AEFGVWf
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24:04:00 Cardiac Drugs
Cardiotropes

24:00 Cardiovascular Agents
Cardoivasculaires

Carvedilol
Carvedilol

Tab Orl 3.125mg
** COREG 02229650 GSK AEFVCo.

Tab Orl 6.25mg
** COREG 02229651 GSK AEFVCo.

Tab Orl 12.5mg
** COREG 02229652 GSK AEFVCo.

Tab Orl 25mg
** COREG 02229653 GSK AEFVCo.

** Requests for coverage of Coreg (carvedilol) will be considered under special authorization.Please refer to 
Appendix IV. Prescriptions written by cardiologists or internists do not require special authorization. Les 
demandes de protection pour le Coreg (carvedilol) seront examinées sur autorisation spéciale. Veuillez consulter 
l'annexe IV. Les ordonnances des cardiologistes ou des internistes ne nécessitent pas une autorisation spéciale.

Chlorthalidone/Atenolol
Chlorthalidone/aténolol
Tab Orl 25mg/50mg

TENORETIC 02049961 AZE AEFGVWCo.

Tab Orl 25mg/100mg
TENORETIC 02049988 AZE AEFGVWCo.

Digoxin
Digoxine
Liq Orl 0.05mg

LANOXIN 02242320 VCO AEFGVWLiq

Tab Orl 0.0625mg
LANOXIN 02242321 VCO AEFGVWCo.

Tab Orl 0.125mg
LANOXIN 02242322 VCO AEFGVWCo.

Tab Orl 0.25mg
LANOXIN 02242323 VCO AEFGVWCo.
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24:04:00 Cardiac Drugs
Cardiotropes

24:00 Cardiovascular Agents
Cardoivasculaires

Diltiazem Hydrochloride
Diltiazem (chlorhydrate de)

Src Orl 60mg
CARDIZEM SR 02097214 BVL AEFGVWCapsl.C. f

APO-DILTIAZ SR 02222957 APX AEFGVWf
NOVO-DILTAZEM SR 02229406 NOP AEFGVWf

Src Orl 90mg
CARDIZEM SR 02097222 BVL AEFGVWCapsl.C. f

APO-DILTIAZ SR 02222965 APX AEFGVWf
NOVO-DILTAZEM SR 02229407 NOP AEFGVWf

Src Orl 120mg
CARDIZEM SR 02097230 BVL AEFGVWCapsl.C. f

APO-DILTIAZ SR 02222973 APX AEFGVWf
NOVO-DILTAZEM SR 02229408 NOP AEFGVWf

Src Orl 120mg
CARDIZEM CD 02097249 BVL AEFGWCapsl.C. f

RATIO-DILTIAZEM CD 02229781 RPH AEFGWf
APO-DILTIAZ CD 02230997 APX AEFGWf

NU-DILTIAZ CD 02231052 NXP AEFGWf
NOVO-DILTAZEM CD 02242538 NOP AEFGWf

RHOXAL-DILTIAZEM CD 02243338 RHO AEFGWf
TIAZAC 02231150 BVL AEFVW

Src Orl 180mg
CARDIZEM CD 02097257 BVL AEFGWCapsl.C. f

RATIO-DILTIAZEM CD 02229782 RPH AEFGWf
APO-DILTIAZ CD 02230998 APX AEFGWf

NU-DILTIAZ-CD 02231053 NXP AEFGWf
NOVO-DILTAZEM CD 02242539 NOP AEFGWf

RHOXAL-DILTIAZEM CD 02243339 RHO AEFGWf
TIAZAC 02231151 BVL AEFVW
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24:04:00 Cardiac Drugs
Cardiotropes

24:00 Cardiovascular Agents
Cardoivasculaires

Diltiazem Hydrochloride
Diltiazem (chlorhydrate de)

Src Orl 240mg
CARDIZEM CD 02097265 BVL AEFGWCapsl.C. f

RATIO-DILTIAZEM CD 02229783 RPH AEFGWf
APO-DILTIAZ CD 02230999 APX AEFGWf

NU-DILTIAZ-CD 02231054 NXP AEFGWf
NOVO-DILTAZEM CD 02242540 NOP AEFGWf

RHOXAL-DILTIAZEM CD 02243340 RHO AEFGWf
TIAZAC 02231152 BVL AEFVW

Src Orl 300mg
CARDIZEM CD 02097273 BVL AEFGWCapsl.C. f

APO-DILTIAZ CD 02229526 APX AEFGWf
RATIO-DILTIAZEM CD 02229784 RPH AEFGWf

NOVO-DILTAZEM CD 02242541 NOP AEFGWf
RHOXAL-DILTIAZEM CD 02243341 RHO AEFGWf

TIAZAC 02231154 BVL AEFVW

Src Orl 360mg
TIAZAC 02231155 BVL AEFVWCapsl.C.

Tab Orl 30mg
APO-DILTIAZ 00771376 APX AEFGVWCo. f

NOVO-DILTAZEM 00862924 NOP AEFGVWf
NU-DILTIAZ 00886068 NXP AEFGVWf

RATIO-DILTIAZEM 00888524 RPH AEFGVWf
CARDIZEM 02097370 BVL AEFGVWf

GEN-DILTAZEM 02146916 GPM AEFGVWf

Tab Orl 60mg
APO-DILTIAZ 00771384 APX AEFGVWCo. f

NOVO-DILTAZEM 00862932 NOP AEFGVWf
NU-DILTIAZ 00886076 NXP AEFGVWf

RATIO-DILTIAZEM 00888532 RPH AEFGVWf
CARDIZEM 02097389 BVL AEFGVWf

GEN-DILTAZEM 02146924 GPM AEFGVWf

Disopyramide
Disopyramide
Cap Orl 100mg

RYTHMODAN 01989553 AVE AEFGVWCaps
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24:04:00 Cardiac Drugs
Cardiotropes

24:00 Cardiovascular Agents
Cardoivasculaires

Disopyramide
Disopyramide

Cap Orl 150mg
RYTHMODAN 01989561 AVE AEFGVWCaps

Disopyramide Phosphate
Disopyramide (phosphate de)
Srt Orl 150mg

NORPACE CR 02030810 SHI AEFGVWCo.L.C.

Srt Orl 250mg
RYTHMODAN LA 02224836 AVE AEFGVWCo.L.C.

Enalapril Maleate
Enalapril (maléate de)
Tab Orl 2.5mg

VASOTEC 00851795 FRS AEFGVWCo.

Tab Orl 5mg
VASOTEC 00708879 FRS AEFGVWCo.

Tab Orl 10mg
VASOTEC 00670901 FRS AEFGVWCo.

Tab Orl 20mg
VASOTEC 00670928 FRS AEFGVWCo.

Enalapril Maleate/Hydrochlorothiazide
Enalapril (maléate de)/hydrochlorothiazide
Tab Orl 10mg/25mg

VASERETIC 00657298 FRS AEFGVWCo.

Felodipine
Félodipine
Srt Orl 2.5mg

PLENDIL 02057778 AZE AEFVWCo.L.C. f
RENEDIL 02221985 AVE AEFVWf

Srt Orl 5mg
PLENDIL 00851779 AZE AEFVWCo.L.C. f
RENEDIL 02221993 AVE AEFVWf
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24:04:00 Cardiac Drugs
Cardiotropes

24:00 Cardiovascular Agents
Cardoivasculaires

Felodipine
Félodipine

Srt Orl 10mg
PLENDIL 00851787 AZE AEFVWCo.L.C. f
RENEDIL 02222000 AVE AEFVWf

Flecainide Acetate
Flecaénide (acétate de)
Tab Orl 50mg

TAMBOCOR 01966197 RIK AEFGVWCo.

Tab Orl 100mg
TAMBOCOR 01966200 RIK AEFGVWCo.

Lisinopril
Lisinopril
Tab Orl 5mg

PRINIVIL 00839388 FRS AEFGVWCo. f
ZESTRIL 02049333 AZE AEFGVWf

APO-LISINOPRIL 02217481 APX AEFGVWf

Tab Orl 10mg
PRINIVIL 00839396 FRS AEFGVWCo. f
ZESTRIL 02049376 AZE AEFGVWf

APO-LISINOPRIL 02217503 APX AEFGVWf

Tab Orl 20mg
PRINIVIL 00839418 FRS AEFGVWCo. f
ZESTRIL 02049384 AZE AEFGVWf

APO-LISINOPRIL 02217511 APX AEFGVWf
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24:04:00 Cardiac Drugs
Cardiotropes

24:00 Cardiovascular Agents
Cardoivasculaires

Metoprolol Tartrate
Métoprolol (tartrate de)

Tab Orl 50mg
LOPRESOR (COATED) 00397423 NVR AEFGVWCo. f

BETALOC (UNCOATED) 00402605 AZE AEFGVWf
APO-METOPROLOL (UNCOATED) 00618632 APX AEFGVWf

NOVO-METOPROL (COATED) 00648035 NOP AEFGVWf
APO-METOPROLOL TYPE "L" 00749354 APX AEFGVWf

NOVO-METOPROL (UNCOATED) 00842648 NOP AEFGVWf
NU-METOP (COATED) 00865605 NXP AEFGVWf
pms-METOPROLOL-B 02145413 PMS AEFGVWf

GEN-METOPROLOL (Type L) 02174545 GPM AEFGVWf
GEN-METOPROLOL (DISC/NON DISP May 10/04) 02230448 GPM AEFGVWf

pms-METOPROLOL-L 02230803 PMS AEFGVWf

Tab Orl 100mg
LOPRESOR (COATED) 00397431 NVR AEFGVWCo. f

BETALOC (UNCOATED) 00402540 AZE AEFGVWf
APO-METOPROLOL (UNCOATED) 00618640 APX AEFGVWf

NOVO-METOPROLOL (COATED) 00648043 NOP AEFGVWf
APO-METOPROLOL TYPE "L" 00751170 APX AEFGVWf

NOVO-METOPROL (UNCOATED) 00842656 NOP AEFGVWf
NU-METOP (COATED) 00865613 NXP AEFGVWf
pms-METOPROLOL-B 02145421 PMS AEFGVWf

GEN-METOPROLOL (Type L) 02174553 GPM AEFGVWf
GEN-METOPROLOL (DISC/NON DISP May 10/04) 02230449 GPM AEFGVWf

pms-METOPROLOL-L 02230804 PMS AEFGVWf

Mexiletine Hydrochloride
Mexilétine (chlorhydrate de)
Cap Orl 100mg

MEXITIL (DISC/NON DISP Aug 13/03) 00599956 BOE AEFGVWCaps f
NOVO-MEXILETINE 02230359 NOP AEFGVWf

Cap Orl 200mg
MEXITIL (DISC/NON DISP Aug 13/03) 00599964 BOE AEFGVWCaps f

NOVO-MEXILETINE 02230360 NOP AEFGVWf
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Nadolol
Nadolol

Tab Orl 40mg
CORGARD 00607126 BRI AEFGVWCo. f

APO-NADOL 00782505 APX AEFGVWf
RATIO-NADOLOL 00851663 RPH AEFGVWf
NOVO-NADOLOL 02126753 NOP AEFGVWf

Tab Orl 80mg
CORGARD 00463256 BRI AEFGVWCo. f

APO-NADOL 00782467 APX AEFGVWf
RATIO-NADOLOL 00851671 RPH AEFGVWf
NOVO-NADOLOL 02126761 NOP AEFGVWf

Tab Orl 160mg
CORGARD 00523372 BRI AEFGVWCo. f

APO-NADOL 00782475 APX AEFGVWf
RATIO-NADOLOL 00851698 RPH AEFGVWf

Nifedipine
Nifédipine
Cap Orl 5mg

APO-NIFED 00725110 APX AEFGVWCaps f
NOVO-NIFEDIN 02047462 NOP AEFGVWf

pms-NIFEDINE (DISC/NON DISP Jan 1/05) 02235897 PMS AEFGVWf

Cap Orl 10mg
APO-NIFED 00755907 APX AEFGVWCaps f

NOVO-NIFEDIN 00756830 NOP AEFGVWf
NU-NIFED 00865591 NXP AEFGVWf

pms-NIFEDINE (DISC/NON DISP Jan 1/05) 02235898 PMS AEFGVWf

Srt Orl 20mg
ADALAT XL 02237618 BAY AEFGVWCo.L.C.

Srt Orl 30mg
ADALAT XL 02155907 BAY AEFGVWCo.L.C.

Srt Orl 60mg
ADALAT XL 02155990 BAY AEFGVWCo.L.C.
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Nifedipine
Nifédipine

Tab Orl 10mg
NIFEDIPINE PA 02154390 SCN AEFGVWCo. f
APO-NIFED PA 02197448 APX AEFGVWf

NU-NIFEDIPINE PA 02212102 NXP AEFGVWf

Tab Orl 20mg
NIFEDIPINE PA 02154404 SCN AEFGVWCo. f
APO-NIFED PA 02181525 APX AEFGVWf

NU-NIFEDIPINE PA 02200937 NXP AEFGVWf

Procainamide Hydrochloride
Procaénamide (chlorhydrate de)
Cap Orl 250mg

PRONESTYL  (DISC/NON DISP Jan 1/04) 00029076 BRI AEFGVWCaps f
APO-PROCAINAMIDE 00713325 APX AEFGVWf

Cap Orl 375mg
PRONESTYL (DISC/NON DISP Jan 1/04) 00296031 BRI AEFGVWCaps f

APO-PROCAINAMIDE 00713333 APX AEFGVWf

Cap Orl 500mg
PRONESTYL (DISC/NON DISP Jan 1/04) 00353523 BRI AEFGVWCaps f

APO-PROCAINAMIDE 00713341 APX AEFGVWf

Srt Orl 250mg
PROCAN SR 00638692 PFI AEFGVWCo.L.C.

Srt Orl 500mg
PRONESTYL-SR 00639885 SQU AEFGVWCo.L.C.

Srt Orl 750mg
PROCAN SR 00638684 PFI AEFGVWCo.L.C.

Propafenone Hydrochloride
Propafénone (chlorhydrate de)
Tab Orl 150mg

RYTHMOL 00603708 ABB AEFGVWCo. f
APO-PROPAFENONE 02243324 APX AEFGVWf
pms-PROPAFENONE 02243727 PMS AEFGVWf

GEN-PROPAFENONE 02245372 GPM AEFGVWf
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Propafenone Hydrochloride
Propafénone (chlorhydrate de)

Tab Orl 300mg
RYTHMOL 00603716 ABB AEFGVWCo. f

APO-PROPAFENONE 02243325 APX AEFGVWf
pms-PROPAFENONE 02243728 PMS AEFGVWf

GEN-PROPAFENONE 02245373 GPM AEFGVWf

Propranolol Hydrochloride
Propranolol (chlorhydrate de)
Tab Orl 10mg

APO-PROPRANOLOL 00402788 APX AEFGVWCo. f
NOVO-PRANOL 00496480 NOP AEFGVWf

INDERAL 02042177 WAY AEFGVWf

Tab Orl 20mg
APO-PROPRANOLOL 00663719 APX AEFGVWCo. f

NOVO-PRANOL 00740675 NOP AEFGVWf
INDERAL (DISC/NON DISP May 27/04) 02042193 WAY AEFGVWf

Tab Orl 40mg
APO-PROPRANOLOL 00402753 APX AEFGVWCo. f

NOVO-PRANOL 00496499 NOP AEFGVWf
INDERAL (DISC/NON DISP May 27/04) 02042207 WAY AEFGVWf

Tab Orl 80mg
APO-PROPRANOLOL 00402761 APX AEFGVWCo. f

NOVO-PRANOL 00496502 NOP AEFGVWf

Tab Orl 120mg
APO-PROPRANOLOL 00504335 APX AEFGVWCo. f

NOVO-PRANOL 00549657 NOP AEFGVWf

Quinidine Acid Sulfate
Quinidine (bisulfate de)
Srt Orl 250mg

BIQUIN DURULE 00249580 AZE AEFGVWCo.L.C.

Quinidine Gluconate
Quinidine (gluconate de)
Tab Orl 325mg

QUINATE (DISC/NON DISP Sept 18/03) 00311731 TCH AEFGVWCo.
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Quinidine Sulfate
Quinidine (sulfate de)

Srt Orl 300mg
QUINIDEX EXTENTABS (DISC/NON DISP Nov 28/03) 02043505 WAY AEFGVWCo.L.C.

Tab Orl 200mg
APO-QUINIDINE 00441740 APX AEFGVWCo.

Ramipril
Ramipril
Cap Orl 1.25mg

ALTACE 02221829 AVE AEFVCaps

Cap Orl 2.5mg
ALTACE 02221837 AVE AEFVCaps

Cap Orl 5mg
ALTACE 02221845 AVE AEFVCaps

Cap Orl 10mg
ALTACE 02221853 AVE AEFVCaps

Sotalol Hydrochloride
Sotalol (chlorhydrate de)
Tab Orl 160mg

SOTACOR 00483923 BRI AEFGVWCo. f
RATIO-SOTALOL 02084236 RPH AEFGVWf

NU-SOTALOL 02163772 NXP AEFGVWf
APO-SOTALOL 02167794 APX AEFGVWf
LIN-SOTALOL 02170841 LON AEFGVWf

GEN-SOTALOL 02229779 GPM AEFGVWf
NOVO-SOTALOL 02231182 NOP AEFGVWf

RHOXAL-SOTALOL 02234013 RHO AEFGVWf
pms-SOTALOL 02238327 PMS AEFGVWf

SOTAMOL 02238415 TCH AEFGVWf

Timolol Maleate
Timolol (maléate de)
Tab Orl 5mg

APO-TIMOL 00755842 APX AEFGVWCo. f
NOVO-TIMOL 01947796 NOP AEFGVWf
NU-TIMOLOL 02044609 NXP AEFGVWf
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Timolol Maleate
Timolol (maléate de)

Tab Orl 10mg
APO-TIMOL 00755850 APX AEFGVWCo. f

NOVO-TIMOL 01947818 NOP AEFGVWf
NU-TIMOLOL 02044617 NXP AEFGVWf

Tab Orl 20mg
APO-TIMOL 00755869 APX AEFGVWCo. f

NOVO-TIMOL 01947826 NOP AEFGVWf

Timolol Maleate/Hydrochlorothiazide
Timolol (maléate de)/hydrochlorothiazide
Tab Orl 10mg/25mg

TIMOLIDE (DISC/NON DISP Apr 1/04) 00509353 FRS AEFGVWCo.

Verapamil Hydrochloride
Vérapamil (chlorhydrate de)
Src Orl 120mg

VERALAN (DISC/NON DISP Aug 13/03) 02100479 WAY AEFGVWCapsl.C.

Src Orl 180mg
VERALAN (DISC/NON DISP Aug 13/03) 02100487 WAY AEFGVWCapsl.C.

Src Orl 240mg
VERALAN (DISC/NON DISP Feb 15/04) 02100495 WAY AEFGVWCapsl.C.

Srt Orl 180mg
ISOPTIN SR 01934317 ABB AEFGVWCo.L.C. f

GEN-VERAPAMIL 02210355 GPM AEFGVWf
CHRONOVERA 02231676 PCA AEFGV

Srt Orl 240mg
ISOPTIN SR 00742554 ABB AEFGVWCo.L.C. f

GEN-VERAPAMIL SR 02210363 GPM AEFGVWf
pms-VERAPAMIL SR 02237791 PMS AEFGVWf

CHRONOVERA 02231677 PCA AEFGV
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Verapamil Hydrochloride
Vérapamil (chlorhydrate de)

Tab Orl 80mg
ISOPTIN (DISC/NON DISP May 1/04) 00554316 ABB AEFGVWCo. f

APO-VERAP 00782483 APX AEFGVWf
NOVO-VERAMIL (DISC/NON DISP Feb 18/05) 00812331 NOP AEFGVWf

NU-VERAP 00886033 NXP AEFGVWf
GEN-VERAPAMIL 02237921 GPM AEFGVWf

ALTI-VERAPAMIL (DISC/NON DISP Sept 18/03) 00867365 ALT AEFGVW

Tab Orl 120mg
ISOPTIN (DISC/NON DISP May 1/04) 00554324 ABB AEFGVWCo. f

APO-VERAP 00782491 APX AEFGVWf
NOVO-VERAMIL (DISC/NON DISP Feb 18/05) 00812358 NOP AEFGVWf

NU-VERAP 00886041 NXP AEFGVWf
GEN-VERAPAMIL 02237922 GPM AEFGVWf

ALTI-VERAPAMIL (DISC/NON DISP Sept 18/03) 00867373 ALT AEFGVW

24:06:00 Antilipemic Agents
Hypolipémiants

Atorvastatin Calcium
Atorvastatine calcique
Tab Orl 10mg

LIPITOR 02230711 PFI AEFVCo.

Tab Orl 20mg
LIPITOR 02230713 PFI AEFVCo.

Tab Orl 40mg
LIPITOR 02230714 PFI AEFVCo.

Tab Orl 80mg
LIPITOR 02243097 PFI AEFVCo.

Cholestyramine Resin
Cholestyramine (résine de)
Pws Orl 4gm Packets/sachets

pms-CHOLESTYRAMINE ligth 00890960 PMS AEFGVWPds. f
QUESTRAN light 01918486 BRI AEFGVWf

NOVO-CHOLAMINE light 02139197 NOP AEFGVWf
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Cholestyramine Resin
Cholestyramine (résine de)

Pws Orl 4gm Can/boîte
pms-CHOLESTYRAMINE light (80 doses) 02125463 PMS AEFGVWPds. f

NOVO-CHOLAMINE light (42 doses) 02139197 NOP AEFGVWf
pms-CHOLESTYRAMINE light (42 doses) 02141795 PMS AEFGVWf

Pws Orl 4gm Packets/sachets
QUESTRAN (regular) 00464880 BRI AEFGVWPds. f

NOVO-CHOLAMINE regular 02139189 NOP AEFGVWf
pms-CHOLESTYRAMINE REGULAR 02210320 PMS AEFGVWf

Pws Orl 4gm Can/boîte
QUESTRAN (regular 42 doses) 00634093 BRI AEFGVWPds. f

NOVO-CHOLAMINE (regular 42 doses) 02139189 NOP AEFGVWf
pms-CHOLESTYRAMINE REGULAR (42 doses) 02207745 PMS AEFGVWf

Colestipol Hydrochloride
Colestipol (chlorhydrate de)
Pws Orl 7.5gm

COLESTID (ORANGE) 02132699 PCA AEFGVWPds.

Pws Orl 1000mg
COLESTID 00642975 PCA AEFGVWPds.

Fenofibrate
Fénofibrate
Cap Orl 100mg

NU-FENOFIBRATE 02223600 NXP AEFGVWCaps f
APO-FENOFIBRATE 02225980 APX AEFGVWf

Cap Orl 200mg
LIPIDIL MICRO 02146959 FOU AEFGVWCaps f

pms-FENOFIBRATE 02231780 PMS AEFGVWf
APO-FENO-MICRO 02239864 APX AEFGVWf

GEN-FENOFIBRATE MICRO 02240210 GPM AEFGVWf
NOVO-FENOFIBRATE MICRO 02243552 NOP AEFGVWf

Tab Orl 160mg
LIPIDIL SUPRA 02241602 FOU AEFGVCo.
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Fluvastatin Sodium
Fluvastatin sodique

Cap Orl 20mg
LESCOL 02061562 NVR AEFGVWCaps

Cap Orl 40mg
LESCOL 02061570 NVR AEFGVWCaps

Gemfibrozil
Gemfibrozil
Cap Orl 300mg

LOPID 00599026 PFI AEFGVWCaps f
GEMFIBROZIL 00851922 ALT AEFGVWf

APO-GEMFIBROZIL 01979574 APX AEFGVWf
NU-GEMFIBROZIL 02058456 NXP AEFGVWf

GEN-GEMFIBROZIL 02185407 GPM AEFGVWf
pms-GEMFIBROZIL 02239951 PMS AEFGVWf

NOVO-GEMFIBROZIL 02241704 NOP AEFGVWf

Tab Orl 600mg
LOPID 00659606 PFI AEFGVWCo. f

GEMFIBROZIL 00851930 ALT AEFGVWf
APO-GEMFIBROZIL 01979582 APX AEFGVWf

NU-GEMFIBROZIL 02058464 NXP AEFGVWf
NOVO-GEMFIBROZIL 02142074 NOP AEFGVWf

pms-GEMFIBROZIL 02230183 PMS AEFGVWf
GEN-GEMFIBROZIL 02230476 GPM AEFGVWf

Lovastatin
Lovastatine
Tab Orl 20mg

MEVACOR 00795860 FRS AEFGVWCo. f
APO-LOVASTATIN 02220172 APX AEFGVWf
GEN-LOVASTATIN 02243127 GPM AEFGVWf

RATIO-LOVASTATIN 02245822 RPH AEFGVWf
pms-LOVASTATIN 02246013 PMS AEFGVWf

NOVO-LOVASTATIN 02246542 NOP AEFGVWf
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Lovastatin
Lovastatine

Tab Orl 40mg
MEVACOR 00795852 FRS AEFGVWCo. f

APO-LOVASTATIN 02220180 APX AEFGVWf
GEN-LOVASTATIN 02243129 GPM AEFGVWf

RATIO-LOVASTATIN 02245823 RPH AEFGVWf
pms-LOVASTATIN 02246014 PMS AEFGVWf

NOVO-LOVASTATIN 02246543 NOP AEFGVWf

Pravastatin Sodium
Pravastatine sodique
Tab Orl 10mg

PRAVACHOL 00893749 SQU AEFGVWCo. f
LIN PRAVASTATIN 02237373 LON AEFGVWf

APO-PRAVASTATIN 02243506 APX AEFGVWf
NU-PRAVASTATIN 02244350 NXP AEFGVWf

NOVO-PRAVASTATIN 02247008 NOP AEFGVWf

Tab Orl 20mg
PRAVACHOL 00893757 SQU AEFGVWCo. f

LIN-PRAVASTATIN 02237374 LON AEFGVWf
NOVO-PRAVASTATIN 02241009 NOP AEFGVWf

APO-PRAVASTATIN 02243507 APX AEFGVWf
NU-PRAVASTATIN 02244351 NXP AEFGVWf

Tab Orl 40mg
PRAVACHOL 02222051 SQU AEFGVWCo. f

LIN PRAVASTATIN 02237375 LON AEFGVWf
APO-PRAVASTATIN 02243508 APX AEFGVWf

NU-PRAVASTATIN 02244352 NXP AEFGVWf
NOVO-PRAVASTATIN 02247010 NOP AEFGVWf

Simvastatin
Simvastatine
Tab Orl 5mg

ZOCOR 00884324 FRS AEFGVWCo. f
GEN-SIMVASTATIN 02246582 GPM AEFGVWf
APO-SIMVASTATIN 02247011 APX AEFGVWf
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Simvastatin
Simvastatine

Tab Orl 10mg
ZOCOR 00884332 FRS AEFGVWCo. f

GEN-SIMVASTATIN 02246583 GPM AEFGVWf
APO-SIMVASTATIN 02247012 APX AEFGVWf

Tab Orl 20mg
ZOCOR 00884340 FRS AEFGVWCo. f

GEN-SIMVASTATIN 02246737 GPM AEFGVWf
APO-SIMVASTATIN 02247013 APX AEFGVWf

Tab Orl 40mg
ZOCOR 00884359 FRS AEFGVWCo. f

GEN-SIMVASTATIN 02246584 GPM AEFGVWf
APO-SIMVASTATIN 02247014 APX AEFGVWf

Tab Orl 80mg
ZOCOR 02240332 FRS AEFGVCo. f

GEN-SIMVASTATIN 02246585 GPM AEFGVf
APO-SIMVASTATIN 02247015 APX AEFGVf

24:08:00 Hypotensive Agents
Antihypertenseurs

Benazepril Hydrochloride
Benazepril (chlorhydrate de)
Tab Orl 5mg

LOTENSIN 00885835 NVR AEFGVWCo.

Tab Orl 10mg
LOTENSIN 00885843 NVR AEFGVWCo.

Tab Orl 20mg
LOTENSIN 00885851 NVR AEFGVWCo.

Cilazapril
Cilazapril
Tab Orl 1mg

INHIBACE 01911465 HLR AEFGVWCo.

Tab Orl 2.5mg
INHIBACE 01911473 HLR AEFGVWCo.
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Cilazapril
Cilazapril

Tab Orl 5mg
INHIBACE 01911481 HLR AEFGVWCo.

Clonidine Hydrochloride
Clonidine (chlorhydrate de)
Tab Orl 0.025mg

DIXARIT 00519251 BOE AEFGVWCo.

Tab Orl 0.1mg
CATAPRES 00259527 BOE AEFGVWCo. f

APO-CLONIDINE 00868949 APX AEFGVWf
NU-CLONIDINE 01913786 NXP AEFGVWf

NOVO-CLONIDINE 02046121 NOP AEFGVWf

Tab Orl 0.2mg
CATAPRES 00291889 BOE AEFGVWCo. f

APO-CLONIDINE 00868957 APX AEFGVWf
NU-CLONIDINE 01913220 NXP AEFGVWf

NOVO-CLONIDINE 02046148 NOP AEFGVWf

Doxazosin Mesylate
Doxazosin (mésylate de)
Tab Orl 1mg

CARDURA-1 01958100 AZE AEF+18VCo. f
GEN-DOXAZOSIN 02240498 GPM AEF+18Vf
APO-DOXAZOSIN 02240588 APX AEF+18Vf

NOVO-DOXAZOSIN 02242728 NOP AEF+18Vf
RATIO-DOXAZOSIN MESYLATE 02243215 RPH AEF+18Vf

pms-DOXAZOSIN 02244527 PMS AEF+18Vf

Tab Orl 2mg
CARDURA-2 01958097 AZE AEF+18VCo. f

GEN-DOXAZOSIN 02240499 GPM AEF+18Vf
APO-DOXAZOSIN 02240589 APX AEF+18Vf

NOVO-DOXAZOSIN 02242729 NOP AEF+18Vf
RATIO-DOXAZOSIN MESYLATE 02243216 RPH AEF+18Vf

pms-DOXAZOSIN 02244528 PMS AEF+18Vf
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Doxazosin Mesylate
Doxazosin (mésylate de)

Tab Orl 4mg
CARDURA-4 01958119 AZE AEF+18VCo. f

GEN DOXAZOSIN 02240500 GPM AEF+18Vf
APO-DOXAZOSIN 02240590 APX AEF+18Vf

NOVO-DOXAZOSIN 02242730 NOP AEF+18Vf
RATIO-DOXAZOSIN MESYLATE 02243217 RPH AEF+18Vf

pms-DOXAZOSIN 02244529 PMS AEF+18Vf

Hydralazine Hydrochloride
Hydralazine (chlorhydrate d')
Tab Orl 10mg

APRESOLINE (DISC/NON DISP Jan 15/05) 00005525 NVR AEFGVWCo. f
APO-HYDRALAZINE 00441619 APX AEFGVWf

NU-HYDRAL 01913204 NXP AEFGVWf

Tab Orl 25mg
APRESOLINE (DISC/NON DISP Jan 15/05) 00005533 NVR AEFGVWCo. f

APO-HYDRALAZINE 00441627 APX AEFGVWf
NU-HYDRAL 02004828 NXP AEFGVWf

NOVO-HYLAZIN 00759473 NOP AEFGVW

Tab Orl 50mg
APRESOLINE (DISC/NON DISP Jan 15/05) 00005541 NVR AEFGVWCo. f

APO-HYDRALAZINE 00441635 APX AEFGVWf
NU-HYDRAL 02004836 NXP AEFGVWf

NOVO-HYLAZIN 00759481 NOP AEFGVW

Labetalol Hydrochloride
Labétalol (chlorhydrate de)
Tab Orl 100mg

TRANDATE 02106272 SHI AEFGVWCo. f
APO-LABETALOL 02243538 APX AEFGVWf

Tab Orl 200mg
TRANDATE 02106280 SHI AEFGVWCo. f

APO-LABETALOL 02243539 APX AEFGVWf
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Methyldopa
Méthyldopa

Tab Orl 125mg
APO-METHYLDOPA 00360252 APX AEFGVWCo.

Tab Orl 250mg
ALDOMET 00016578 FRS AEFGVWCo. f

APO-METHYLDOPA 00360260 APX AEFGVWf
NU-MEDOPA (DISC/NON DISP Jan 1/04) 00717509 NXP AEFGVWf

Tab Orl 500mg
APO-METHYLDOPA 00426830 APX AEFGVWCo. f

NU-MEDOPA (DISC/NON DISP Jan 1/04) 00717576 NXP AEFGVWf

Methyldopa/Hydrochlorothiazide
Méthyldopa/hydrochlorothiazide
Tab Orl 250mg/15mg

APO-METHAZIDE-15 00441708 APX AEFGVWCo.

Tab Orl 250mg/25mg
APO-METHAZIDE-25 00441716 APX AEFGVWCo.

Minoxidil
Minoxidil
Tab Orl 2.5mg

LONITEN 00514497 PCA AEFGVWCo.

Tab Orl 10mg
LONITEN 00514500 PCA AEFGVWCo.

Oxprenolol Hydrochloride
Oxprénolol (chlorhydrate d')
Srt Orl 80mg

SLOW-TRASICOR 00534579 NVR AEFGVWCo.L.C.

Srt Orl 160mg
SLOW-TRASICOR 00534587 NVR AEFGVWCo.L.C.

Tab Orl 40mg
TRASICOR 00402575 NVR AEFGVWCo.

Tab Orl 80mg
TRASICOR 00402583 NVR AEFGVWCo.
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Pindolol
Pindolol

Tab Orl 5mg
VISKEN 00417270 NVR AEFGVWCo. f

APO-PINDOL 00755877 APX AEFGVWf
NOVO-PINDOL 00869007 NOP AEFGVWf

NU-PINDOL 00886149 NXP AEFGVWf
GEN-PINDOLOL 02057808 GPM AEFGVWf
pms-PINDOLOL 02231536 PMS AEFGVWf

Tab Orl 10mg
VISKEN 00443174 NVR AEFGVWCo. f

APO-PINDOL 00755885 APX AEFGVWf
NOVO-PINDOL 00869015 NOP AEFGVWf

NU-PINDOL 00886009 NXP AEFGVWf
GEN PINDOLOL 02057816 GPM AEFGVWf
pms-PINDOLOL 02231537 PMS AEFGVWf

Tab Orl 15mg
VISKEN 00417289 NVR AEFGVWCo. f

APO-PINDOL 00755893 APX AEFGVWf
NOVO-PINDOL 00869023 NOP AEFGVWf

NU-PINDOL 00886130 NXP AEFGVWf
GEN PINDOLOL 02057824 GPM AEFGVWf
pms-PINDOLOL 02231539 PMS AEFGVWf

Pindolol/Hydrochlorothiazide
Pindolol/hydrochlorothiazide
Tab Orl 10mg/25mg

VISKAZIDE 00568627 NVR AEFGVWCo.

Tab Orl 10mg/50mg
VISKAZIDE 00568635 NVR AEFGVWCo.

Prazosin Hydrochloride
Prazosine (chlorhydrate de)
Tab Orl 1mg

MINIPRESS 00560952 PFI AEFGVWCo. f
APO-PRAZO 00882801 APX AEFGVWf

NU-PRAZO 01913794 NXP AEFGVWf
NOVO-PRAZIN 01934198 NOP AEFGVWf

ALTI-PRAZOSIN (DISC/NON DISP Sept 18/03) 02139979 ALT AEFGVWf
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Antihypertenseurs

24:00 Cardiovascular Agents
Cardoivasculaires

Prazosin Hydrochloride
Prazosine (chlorhydrate de)

Tab Orl 2mg
MINIPRESS 00560960 PFI AEFGVWCo. f

APO-PRAZO 00882828 APX AEFGVWf
NU-PRAZO 01913808 NXP AEFGVWf

NOVO-PRAZIN 01934201 NOP AEFGVWf
ALTI-PRAZOSIN 02139987 ALT AEFGVWf

Tab Orl 5mg
MINIPRESS 00560979 PFI AEFGVWCo. f

APO-PRAZO 00882836 APX AEFGVWf
NU-PRAZO 01913816 NXP AEFGVWf

NOVO-PRAZIN 01934228 NOP AEFGVWf
RATIO-PRAZOSIN 02139995 RPH AEFGVWf

Terazosin Hydrochloride
Térazosine (chlorhydrate de)
Tab Orl 1mg

HYTRIN 00818658 ABB AEF+18VWCo. f
RATIO-TERAZOSIN 02218941 RPH AEF+18VWf
NOVO-TERAZOSIN 02230805 NOP AEF+18VWf

NU-TERAZOSIN 02233047 NXP AEF+18VWf
APO-TERAZOSIN 02234502 APX AEF+18VWf
pms-TERAZOSIN 02243518 PMS AEF+18VWf

Tab Orl 2mg
HYTRIN 00818682 ABB AEF+18VWCo. f

RATIO-TERAZOSIN 02218968 RPH AEF+18VWf
NOVO-TERAZOSIN 02230806 NOP AEF+18VWf

NU-TERAZOSIN 02233048 NXP AEF+18VWf
APO-TERAZOSIN 02234503 APX AEF+18VWf
pms-TERAZOSIN 02243519 PMS AEF+18VWf

Tab Orl 5mg
HYTRIN 00818666 ABB AEF+18VWCo. f

RATIO-TERAZOSIN 02218976 RPH AEF+18VWf
NOVO-TERAZOSIN 02230807 NOP AEF+18VWf

NU-TERAZOSIN 02233049 NXP AEF+18VWf
APO-TERAZOSIN 02234504 APX AEF+18VWf
pms-TERAZOSIN 02243520 PMS AEF+18VWf
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Terazosin Hydrochloride
Térazosine (chlorhydrate de)

Tab Orl 10mg
HYTRIN 00818674 ABB AEF+18VWCo. f

RATIO-TERAZOSIN 02218984 RPH AEF+18VWf
NOVO-TERAZOSIN 02230808 NOP AEF+18VWf

NU-TERAZOSIN 02233050 NXP AEF+18VWf
APO-TERAZOSIN 02234505 APX AEF+18VWf
pms-TERAZOSIN 02243521 PMS AEF+18VWf

24:12:00 Vasodilating Agents
Vasodilatateurs

Dipyridamole
Dipyridamole
Tab Orl 25mg

PERSANTINE (DISC/NON DISP Jan 1/05) 00067385 BOE AEFGVWCo. f
NOVO-DIPIRADOL 00784419 NOP AEFGVWf

APO-DIPYRIDAMOLE FC/FE 00895644 APX AEFGVWf

Tab Orl 50mg
PERSANTINE 00067393 BOE AEFGVWCo. f

APO-DIPYRIDAMOLE SC (DISC/NON DISP Dec 3/03) 00571245 APX AEFGVWf
NOVO-DIPIRADOL 00784427 NOP AEFGVWf

APO-DIPYRIDAMOLE FC/FE 00895652 APX AEFGVWf

Tab Orl 75mg
PERSANTINE 00452092 BOE AEFGVWCo. f

NOVO-DIPIRADOL 00784435 NOP AEFGVWf
APO-DIPYRIDAMOLE FC/FE 00895660 APX AEFGVWf

Tab Orl 100mg
PERSANTINE 00452106 BOE AEFGVWCo.

Isosorbide Dinitrate
Isosorbide (dinitrate d')
Slt Slg 5mg

APO-ISDN S/L 00670944 APX AEFGVWCo.S.L. f
ISORDIL S/L (DISC/NON DISP Aug 30/03) 02042606 WAY AEFGVWf

Srt Orl 20mg
CEDOCARD-SR 00740721 PMS AEFGVWCo.L.C.

CORADUR SR 00786683 GLA AEFGVW
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Isosorbide Dinitrate
Isosorbide (dinitrate d')

Tab Orl 10mg
APO-ISDN 00441686 APX AEFGVWCo. f

NOVO-SORBIDE 00458686 NOP AEFGVWf
ISORDIL (DISC/NON DISP June 17/04) 02042622 WAY AEFGVWf

Tab Orl 30mg
APO-ISDN 00441694 APX AEFGVWCo. f

NOVO-SORBIDE 00458694 NOP AEFGVWf
ISORDIL (DISC/NON DISP June 30/03) 02042614 WAY AEFGVWf

Nimodipine
Nimodipine
Cap Orl 30mg

NIMOTOP 02155923 BAY AEFGVWCaps

Nitroglycerin
Nitroglycérine
Aem Slg 0.4mg

NITROLINGUAL 02231441 AVE AEFGVWAém f
RHO-NITRO 02238998 RHO AEFGVWf

GEN-NITRO SL 02243588 GPM AEFGVWf

Ont Top 2%
NITROL 01926454 PAL AEFGVWOnt

Pth Trd 0.2mg
NITRO-DUR 01911910 SCH AEFVWPth
MINITRAN 02162806 RIK AEFVW

TRINIPATCH (DISC/NON DISP July 1/03) 02230732 SNS AEFV

Pth Trd 0.3mg
NITRO-DUR 02213370 SCH AEFGVWPth

Pth Trd 0.4mg
NITRO-DUR 01911902 SCH AEFVWPth
MINITRAN 02163527 RIK AEFVW

TRINIPATCH (DISC/NON DISP July 1/03) 02230733 SNS AEFV
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Nitroglycerin
Nitroglycérine

Pth Trd 0.6mg
NITRO-DUR 01911929 SCH AEFVWPth
MINITRAN 02163535 RIK AEFVW

TRINIPATCH (DISC/NON DISP JULY 1/03) 02230734 SNS AEFV

Pth Trd 0.8mg
NITRO-DUR 02011271 SCH AEFVWPth

Slt Slg 0.3mg
NITROSTAT 00037613 PFI AEFGVWCo.S.L.

Slt Slg 0.6mg
NITROSTAT 00037621 PFI AEFGVWCo.S.L.

Srd Trd 0.2mg
TRANSDERM-NITRO 00584223 NVR AEFVWSrd

Srd Trd 0.4mg
TRANSDERM-NITRO 00852384 NVR AEFVWSrd

Srd Trd 0.6mg
TRANSDERM NITRO 02046156 NVR AEFVWSrd

Srt Orl 2.6mg
NITRONG SR (DISC/NON DISP Jan 1/04) 01927809 AVE AEFGVWCo.L.C.

Nylidrin Hydrochloride
Nylidrine (chlorhydrate de)
Tab Orl 6mg

pms-NYLIDRIN 00590975 PMS AEFGVWCo.
ARLIDIN 01926713 ERF AEFGVW

Tab Orl 12mg
ARLIDIN FORTE (DISC/NON DISP July 1/03) 01926705 AVE AEFGVWCo.
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28:08:04 Nonsteroidal Anti-Inflammatory Agents
Anti-inflammatoires non-stéroïdiens

28:00 Central Nervous System Agent
Médicaments s.n.c.

Acetylsalicylic Acid
Acide acétylsalicylique

Ect Orl 325mg
ENTROPHEN 00010332 PGO AEFGVWCo.Ent.

ASA (DISC/NON DISP Mar 26/05) 00092746 DCL AEFGVW
NOVASEN 00216666 NOP AEFGVW

ASA 00443565 SDG AEFGVW
ASA 00724912 SDR AEFGVW

ENTERIC COATED ASA 02010526 VTH AEFGVW

Ect Orl 650mg
ENTROPHEN-10 00010340 MCL AEFGVWCo.Ent.

ASA (DISC/NON DISP Mar 26/05) 00092762 DCL AEFGVW
NOVASEN 00229296 NOP AEFGVW

ASA 00417599 SDG AEFGVW
ASA EC 00794244 VTH AEFGVW

Acetylsalicylic Acid/Caffeine Citrate/Codeine Phosphate
Acide acétylsalicylique/caféine (citrate de)/codéine (phosphate de)

Tab Orl 375mg/30mg/30mg
292 02238645 PGO AEFGVWCo.

Celecoxib
Celecoxib

Cap Orl 100mg
** CELEBREX 02239941 PCA AVEFCaps

Cap Orl 200mg
** CELEBREX 02239942 PCA AVEFCaps

** Celecoxib is a regular benefit for beneficiaries age 65 and over.  Please refer to Appendix IV. Le Celecoxib est le service 
assuré habituel pour les bénéficiaires de 65 ans et plus.  Veuillez consulter l'annexe IV.
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Médicaments s.n.c.

Diclofenac Sodium
Diclofénac sodique

Ect Orl 25mg
VOLTAREN 00514004 NVR AEFGVWCo.Ent. f

NOVO-DIFENAC 00808539 NOP AEFGVWf
APO-DICLO 00839175 APX AEFGVWf

NU-DICLO 00886017 NXP AEFGVWf
pms-DICLOFENAC 02231502 PMS AEFGVWf

Ect Orl 50mg
VOLTAREN 00514012 NVR AEFGVWCo.Ent. f

NOVO-DIFENAC 00808547 NOP AEFGVWf
APO-DICLO 00839183 APX AEFGVWf

NU-DICLO 00886025 NXP AEFGVWf
pms-DICLOFENAC 02231503 PMS AEFGVWf

Srt Orl 75mg
VOLTAREN SR 00782459 NVR AEFGVWCo.L.C. f

NOVO-DIFENAC SR 02158582 NOP AEFGVWf
APO-DICLO SR 02162814 APX AEFGVWf

NU-DICLO SR 02228203 NXP AEFGVWf
pms-DICLOFENAC SR 02231504 PMS AEFGVWf

Srt Orl 100mg
VOLTAREN SR 00590827 NVR AEFGVWCo.L.C. f

NOVO-DIFENAC SR 02048698 NOP AEFGVWf
APO-DICLO SR 02091194 APX AEFGVWf

NU-DICLO SR 02228211 NXP AEFGVWf
pms-DICLOFENAC SR 02231505 PMS AEFGVWf

Sup Rt 50mg
VOLTAREN 00632724 NVR AEFGVWSupp. f

NOVO-DIFENAC 02174677 NOP AEFGVWf
pms-DICLOFENAC 02231506 PMS AEFGVWf

DICLOTEC 02237786 TCH AEFGVWf
SAB-DICLOFENAC 02241224 SIL AEFGVWf

Sup Rt 100mg
VOLTAREN 00632732 NVR AEFGVWSupp. f

NOVO-DIFENAC 02174685 NOP AEFGVWf
pms-DICLOFENAC 02231508 PMS AEFGVWf

DICLOTEC 02237787 TCH AEFGVWf
SAB-DICLOFENAC 02241225 SIL AEFGVWf
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Anti-inflammatoires non-stéroïdiens

28:00 Central Nervous System Agent
Médicaments s.n.c.

Diclofenac Sodium/Misoprostol
Diclofénac sodique/misoprostol

Tab Orl 50mg/200mcg
ARTHROTEC 01917056 PCA AEFGVWCo.

Tab Orl 75/200mg
ARTHROTEC 02229837 PCA AEFGVWCo.

Diflunisal
Diflunisal

Tab Orl 250mg
APO-DIFLUNISAL 02039486 APX AEFGVWCo. f

NOVO-DIFLUNISAL 02048493 NOP AEFGVWf

Tab Orl 500mg
APO-DIFLUNISAL 02039494 APX AEFGVWCo. f

NOVO-DIFLUNISAL 02048507 NOP AEFGVWf

Fenoprofen Calcium
Fénoprofène calcique

Tab Orl 600mg
NALFON (DISC/NON DISP July 1/04) 00345504 LIL AEFGVWCo.

Floctafenine
Floctafénine

Tab Orl 200mg
IDARAC 02017628 SNS AEFGVWCo. f

APO-FLOCTAFENINE 02244680 APX AEFGVWf

Tab Orl 400mg
IDARAC 02017636 SNS AEFGVWCo. f

APO-FLOCTAFENINE 02244681 APX AEFGVWf

Flurbiprofen
Flurbiprofène

Tab Orl 50mg
ANSAID 00647942 PCA AEFGVWCo. f

RATIO-FLURBIPROFEN (DISC/NON DISP Sept 18/03) 00675202 RPH AEFGVWf
APO-FLURBIPROFEN 01912046 APX AEFGVWf

NU-FLURBIPROFEN 02020661 NXP AEFGVWf
NOVO-FLURPROFEN 02100509 NOP AEFGVWf
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28:00 Central Nervous System Agent
Médicaments s.n.c.

Flurbiprofen
Flurbiprofène

Tab Orl 100mg
ANSAID 00600792 PCA AEFGVWCo. f

RATIO-FLURBIPROFEN (DISC/NON DISP Jan 15/04) 00675199 RPH AEFGVWf
APO-FLURBIPROFEN 01912038 APX AEFGVWf

NU-FLURBIPROFEN 02020688 NXP AEFGVWf
NOVO-FLURPROFEN 02100517 NOP AEFGVWf

Ibuprofen
Ibuprofène

Tab Orl 300mg
MOTRIN (DISC/NON DISP May 14/04) 00327794 MCL AEFGVWCo. f

NOVO-PROFEN 00629332 NOP AEFGVWf
APO-IBUPROFEN 00441651 APX AEFGVW

NU-IBUPROFEN 02020696 NXP AEFGVW

Tab Orl 400mg
MOTRIN (DISC/NON DISP May 14/04) 00364142 MCL AEFGVWCo. f

NOVO-PROFEN 00629340 NOP AEFGVWf
APO-IBUPROFEN 00506052 APX AEFGVW

NU-IBUPROFEN 02020718 NXP AEFGVW

Tab Orl 600mg
MOTRIN 00484911 MCL AEFGVWCo.

APO-IBUPROFEN 00585114 APX AEFGVW
NOVO-PROFEN 00629359 NOP AEFGVW

NU-IBUPROFEN 02020726 NXP AEFGVW

Indomethacin
Indométhacine

Cap Orl 25mg
NOVO-METHACIN 00337420 NOP AEFGVWCaps f

APO-INDOMETHACIN 00611158 APX AEFGVWf
NU-INDO 00865850 NXP AEFGVWf

RATIO-INDOMETHACIN 02143364 RPH AEFGVWf

Cap Orl 50mg
NOVO-METHACIN 00337439 NOP AEFGVWCaps f

APO-INDOMETHACIN 00611166 APX AEFGVWf
NU-INDO 00865869 NXP AEFGVWf

RATIO-INDOMETHACIN 02143372 RPH AEFGVWf
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28:00 Central Nervous System Agent
Médicaments s.n.c.

Indomethacin
Indométhacine

Sup Rt 50mg
INDOCID 00594466 FRS AEFGVWSupp. f

NOVO-METHACIN 02176130 NOP AEFGVWf
SAB-INDOMETHACIN 02231799 SIL AEFGVWf

Sup Rt 100mg
INDOCID 00016233 FRS AEFGVWSupp. f

RHODACINE SUP 02146940 RHO AEFGVWf
NOVO-METHACIN 02176149 NOP AEFGVWf

SAB-INDOMETHACIN 02231800 SIL AEFGVWf

Ketoprofen
Kétoprofène

Cap Orl 50mg
APO-KETO 00790427 APX AEFGVWCaps f

ORUDIS (DISC/NON DISP June 13/04) 01926403 AVE AEFGVWf
pms-KETOPROFEN 02150808 PMS AEFGVWf

Ect Orl 50mg
RHODIS EC 00761672 ROP AEFGVWCo.Ent. f

ORUDIS E-50 (DISC/NON DISP July 1/04) 01926381 AVE AEFGVWf
NOVO-KETO-EC (DISC/NON DISP Feb 18/05) 01981528 NOP AEFGVWf

pms-KETOPROFEN E-50 02150816 PMS AEFGVWf

Ect Orl 100mg
RHODIS EC 00761680 ROP AEFGVWCo.Ent. f

ORUDIS E-100 (DISC/NON DISP July 1/03) 01926365 AVE AEFGVWf
NOVO-KETO-EC (DISC/NON DISP Feb 18/05) 01981536 NOP AEFGVWf

pms-KETOPROFEN E-100 02150824 PMS AEFGVWf

Srt Orl 200mg
ORUDIS SR 01926373 AVE AEFGVWCo.L.C. f
RHODIS SR 02031175 ROP AEFGVWf

APO-KETO SR 02172577 APX AEFGVWf

Sup Rt 100mg
RHODIS 00761699 ROP AEFGVWSupp. f

ORUDIS (DISC/NON DISP Jan 1/04) 01926411 AVE AEFGVWf
NOVO-KETO 02156083 NOP AEFGVWf

ORAFEN 02165481 TCH AEFGVWf
pms-KETOPROFEN 02015951 PMS AEFGW
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Médicaments s.n.c.

Ketorolac Tromethamine
Ketorolac tromethamine

Liq Im 10mg
TORADOL 02162644 HLR WLiq

Liq Im 30mg
TORADOL 02162652 HLR WLiq f

APO-KETOROLAC 02243989 APX Wf

Mefenamic Acid
Méfénamique (acide)

Cap Orl 250mg
PONSTAN 00155225 PFI AEFGVWCaps f

APO-MEFENAMIC 02229452 APX AEFGVWf
NU-MEFENAMIC 02229569 NXP AEFGVWf

pms-MEFENAMIC 02231208 PMS AEFGVWf

Meloxicam
Meloxicam

Tab Orl 7.5mg
MOBICOX 02242785 BOE AEFGVCo.

Tab Orl 15mg
MOBICOX 02242786 BOE AEFGVCo.

Naproxen
Naproxen

Sup Rt 500mg
RATIO-NAPROXEN 00756814 RPH AEFGVWSupp. f

pms-NAPROXEN 02017237 PMS AEFGVWf
NAPROSYN (DISC/NON DISP Aug 30/04) 02162458 HLR AEFGVWf

SAB-NAPROXEN 02230477 SIL AEFGVWf

Sus Orl 25mg
NAPROSYN 02162431 HLR AEFGVWSusp.

Tab Orl 125mg
APO-NAPROXEN 00522678 APX AEFGVWCo. f

NOVO-NAPROX 00565369 NOP AEFGVWf
NU-NAPROX 00865621 NXP AEFGVWf
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Médicaments s.n.c.

Naproxen
Naproxen

Tab Orl 250mg
APO-NAPROXEN 00522651 APX AEFGVWCo. f

NOVO-NAPROX 00565350 NOP AEFGVWf
RATIO-NAPROXEN 00615315 RPH AEFGVWf

NU-NAPROX 00865648 NXP AEFGVWf
NAPROSYN (DISC/NON DISP Nov 15/03) 02162474 HLR AEFGVWf

Tab Orl 375mg
APO-NAPROXEN 00600806 APX AEFGVWCo. f

RATIO-NAPROXEN 00615323 RPH AEFGVWf
NOVO-NAPROX 00627097 NOP AEFGVWf

NU-NAPROX 00865656 NXP AEFGVWf

Tab Orl 500mg
NOVO-NAPROX 00589861 NOP AEFGVWCo. f

APO-NAPROXEN 00592277 APX AEFGVWf
RATIO-NAPROXEN 00615331 RPH AEFGVWf

NU-NAPROX 00865664 NXP AEFGVWf
NAPROSYN 02162490 HLR AEFGVWf

Piroxicam
Piroxicam

Cap Orl 10mg
FELDENE (DISC/NON DISP Sept 6/04) 00525596 PFI AEFGVWCaps f

APO-PIROXICAM 00642886 APX AEFGVWf
NOVO-PIROCAM 00695718 NOP AEFGVWf
pms-PIROXICAM 00836249 PMS AEFGVWf

NU-PIROX 00865761 NXP AEFGVWf
ALTI-PIROXICAM (DISC/NON DISP Sept 18/03) 02139952 ALT AEFGVWf

GEN-PIROXICAM 02171813 GPM AEFGVWf

Cap Orl 20mg
FELDENE (DISC/NON DISP July 25/04) 00525618 PFI AEFGVWCaps f

APO-PIROXICAM 00642894 APX AEFGVWf
NOVO-PIROCAM 00695696 NOP AEFGVWf
pms-PIROXICAM 00836230 PMS AEFGVWf

NU-PIROX 00865788 NXP AEFGVWf
ALTI-PIROXICAM (DISC/NON DISP Sept 18/03) 02139960 ALT AEFGVWf

GEN-PIROXICAM 02171821 GPM AEFGVWf
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28:00 Central Nervous System Agent
Médicaments s.n.c.

Piroxicam
Piroxicam

Sup Rt 10mg
pms-PIROXICAM (DISC/NON DISPJan 1/05) 02154420 PMS AEFGVWSupp.

Sup Rt 20mg
FELDENE (DISC/NON DISP Aug 12/04) 00632716 PFI AEFGVWSupp. f

pms-PIROXICAM 02154463 PMS AEFGVWf
FEXICAM (DISC/NON DISP Jan 1/04) 02238028 TCH AEFGVWf

Rofecoxib
Rofecoxib

Tab Orl 12.5mg
** VIOXX 02241107 FRS AVEFCo.

Tab Orl 25mg
** VIOXX 02241108 FRS AVEFCo.

** Rofecoxib is a regular benefit for beneficiaries age 65 and over.  Please refer to Appendix IV. Le Rofecoxib est le service assuré 
habituel pour les bénéficiaires de 65 ans et plus.  Veuillez consulter l'annexe IV.

Sulindac
Sulindac

Tab Orl 150mg
NOVO-SUNDAC 00745588 NOP AEFGVWCo. f

APO-SULIN 00778354 APX AEFGVWf
NU-SULINDAC 02042576 NXP AEFGVWf

Tab Orl 200mg
NOVO-SUNDAC 00745596 NOP AEFGVWCo. f

APO-SULIN 00778362 APX AEFGVWf
NU-SULINDAC 02042584 NXP AEFGVWf

Tiaprofenic Acid
Tiaprofénique (acide)

Tab Orl 200mg
ALBERT-TIAFEN 01924613 AVE AEFGVWCo. f

APO-TIAPROFENIC 02136112 APX AEFGVWf
NOVO-TIAPROFENIC 02179679 NOP AEFGVWf

pms-TIAPROFENIC 02230827 PMS AEFGVWf
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Médicaments s.n.c.

Tiaprofenic Acid
Tiaprofénique (acide)

Tab Orl 300mg
ALBERT-TIAFEN (DISC/NON DISP July 1/04) 01924621 AVE AEFGVWCo. f

APO-TIAPROFENIC 02136120 APX AEFGVWf
NU-TIAPROFENIC 02146886 NXP AEFGVWf

NOVO-TIAPROFENIC 02179687 NOP AEFGVWf
SURGAM 02221950 AVE AEFGVWf

pms-TIAPROFENIC 02230828 PMS AEFGVWf

Tolmetin Sodium
Tolmétine sodique

Tab Orl 600mg
TOLECTIN (DISC/NON DISP May 15/04) 00632740 JAN AEFGVWCo.

28:08:08 Opiate Agonists (Narcotic Analgesics)
Agonistes des opiacés (analgésiques narcotiques)

Codeine Phosphate
Codéine (phosphate de)

Syr Orl 4.76666mg
CODEINE PHOSPHATE 00050024 ATL AEFGVWSir.

Syr Orl 5mg
CODEINE (DISC/NON DISP Mar 26/05) 00093114 DCL AEFGVWSir.

RATIO-CODEINE 00779474 RPH AEFGVW

Tab Orl 15mg
CODEINE (DISC/NON DISP Mar 26/05) 00093122 DCL AEFGVWCo.

RATIO-CODEINE 00593435 RPH AEFGVW
CODEINE 00779458 ROG AEFGVW

Tab Orl 30mg
CODEINE (DISC/NON DISP Mar 26/05) 00093130 DCL AEFGVWCo.

RATIO-CODEINE 00593451 RPH AEFGVW

Fentanyl Transdermal
Fentanyl transdermal de

Srd Trd 25mcg
DURAGESIC 01937383 JAN WSrd

Srd Trd 50mcg
DURAGESIC 01937391 JAN WSrd
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28:08:08 Opiate Agonists (Narcotic Analgesics)
Agonistes des opiacés (analgésiques narcotiques)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Fentanyl Transdermal
Fentanyl transdermal de

Srd Trd 75mcg
DURAGESIC 01937405 JAN WSrd

Srd Trd 100mcg
DURAGESIC 01937413 JAN WSrd

Hydromorphone Hydrochloride
Hydromorphone(chlorhydrate d')

Liq Im 2mg
DILAUDID 00627100 ABB AEFGVWLiq f*

HYDROMORPHONE HCL 02145901 SIL AEFGVWf*

Liq Im 10mg
DILAUDID HP 00622133 ABB AEFGVWLiq f*

HYDROMORPHONE HP 02145928 SIL AEFGVWf*

Liq Im 20mg
HYDROMORPHONE HP 02145936 SIL AEFGVWLiq f*

DILAUDID HP PLUS 02146118 ABB AEFGVWf*

Liq Im 50mg
DILAUDID XP 02145863 ABB AEFGVWLiq f*

HYDROMORPHONE HP 02146126 SIL AEFGVWf*

Pwr Ref 250mg
DILAUDID 02085895 ABB AEFGVWPd.

Src Orl 3mg
HYDROMORPH CONTIN SR 02125323 PFR AEFGVWCapsl.C.

Src Orl 6mg
HYDROMORPH CONTIN SR 02125331 PFR AEFGVWCapsl.C.

Src Orl 12mg
HYDROMORPH CONTIN SR 02125366 PFR AEFGVWCapsl.C.

Src Orl 18mg
HYDROMORPH CONTIN SR 02243562 PFR AEFGVCapsl.C.

Src Orl 24mg
HYDROMORPH CONTIN SR 02125382 PFR AEFGVWCapsl.C.
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28:08:08 Opiate Agonists (Narcotic Analgesics)
Agonistes des opiacés (analgésiques narcotiques)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Hydromorphone Hydrochloride
Hydromorphone (chlorhydrate d')

Src Orl 30mg
HYDROMORPH CONTIN SR 02125390 PFR AEFGVWCapsl.C.

Sup Rt 3mg
DILAUDID 00125105 ABB AEFGVWSupp.

Syr Orl 1mg
DILAUDID 00786535 ABB AEFGVWSir. f

pms-HYDROMORPHONE 01916386 PMS AEFGVWf

Tab Orl 1mg
DILAUDID 00705438 ABB AEFGVWCo. f

pms-HYDROMORPHONE 00885444 PMS AEFGVWf

Tab Orl 2mg
DILAUDID 00125083 ABB AEFGVWCo. f

pms-HYDROMORPHONE 00885436 PMS AEFGVWf

Tab Orl 4mg
DILAUDID 00125121 ABB AEFGVWCo. f

pms-HYDROMORPHONE 00885401 PMS AEFGVWf

Tab Orl 8mg
DILAUDID 00786543 ABB AEFGVWCo. f

pms-HYDROMORPHONE 00885428 PMS AEFGVWf

Meperidine Hydrochloride
Mépéridine (chlorhydrate de)

Liq Im 50mg
DEMEROL 02242003 ABB VWLiq

Liq Im 75mg
DEMEROL 02242004 ABB VWLiq

Tab Orl 50mg
DEMEROL 02138018 SNS WCo.
DEMEROL 02242002 ABB VW
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28:08:08 Opiate Agonists (Narcotic Analgesics)
Agonistes des opiacés (analgésiques narcotiques)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Morphine Hydrochloride
Morphine (chlorhydrate de)

Srt Orl 30mg
M.O.S. SR 00776181 ICN AEFGVWCo.L.C.

Srt Orl 60mg
M.O.S. SR 00776203 ICN AEFGVWCo.L.C.

Syr Orl 1mg
M.O.S. "1" 00486582 ICN AEFGVWSir.

RATIO-MORPHINE 00607762 TCH AEFGVW

Syr Orl 5mg
M.O.S. "5" 00514217 ICN AEFGVWSir.

RATIO-MORPHINE 00607770 RPH AEFGVW

Syr Orl 10mg
M.O.S. "10" 00632503 ICN AEFGVWSir.

RATIO-MORPHINE 00690783 RPH AEFGVW

Syr Orl 20mg
M.O.S. "20" CONC 00632481 ICN AEFGVWSir.

RATIO-MORPHINE 00690791 RPH AEFGVW

Syr Orl 50mg
M.O.S. "50" 00690236 ICN AEFGVWSir.

Tab Orl 10mg
M.O.S. "10" 00690198 ICN AEFGVWCo.

Tab Orl 20mg
M.O.S. "20" 00690201 ICN AEFGVWCo.

Tab Orl 40mg
M.O.S. "40" 00690228 ICN AEFGVWCo.

Tab Orl 60mg
M.O.S. "60" 00690244 ICN AEFGVWCo.

Morphine Sulfate
Morphine (sulfate de)

Dps Orl 20mg
STATEX 00621935 PMS AEFGVWGttes
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28:08:08 Opiate Agonists (Narcotic Analgesics)
Agonistes des opiacés (analgésiques narcotiques)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Morphine Sulfate
Morphine (sulfate de)

Dps Orl 50mg
STATEX 00705799 PMS AEFGVWGttes

Liq Im 10mg
MORPHINE SULFATE 00392588 SIL AEFGVWLiq *
MORPHINE SULFATE 00850322 ABB AEFGVW*

Liq Im 15mg
MORPHINE SULFATE 00392561 SIL AEFGVWLiq *
MORPHINE SULFATE 00850330 ABB AEFGVW*

Liq Im 25mg
MORPHINE HP 25 00676411 SIL AEFGVWLiq *

Liq Im 50mg
MORPHINE HP 50 00617288 SIL AEFGVWLiq *

MORPHINE SULFATE 02137267 ABB AEFGVW*

Src Orl 10mg
M-ESLON 02019930 AVE AEFGVWCapsl.C.

KADIAN 02242163 PMS AEFGVW

Src Orl 15mg
M-ESLON 15 02177749 AVE AEFGVWCapsl.C.

Src Orl 20mg
KADIAN 02184435 ABB AEFGVWCapsl.C.

Src Orl 30mg
M-ESLON 02019949 AVE AEFGVWCapsl.C.

Src Orl 50mg
KADIAN 02184443 ABB AEFGVWCapsl.C.

Src Orl 60mg
M-ESLON 02019957 AVE AEFGVWCapsl.C.

Src Orl 100mg
M-ESLON 02019965 AVE AEFGVWCapsl.C.

KADIAN 02184451 ABB AEFGVW

Page 88June / juin 2003



28:08:08 Opiate Agonists (Narcotic Analgesics)
Agonistes des opiacés (analgésiques narcotiques)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Morphine Sulfate
Morphine (sulfate de)

Src Orl 200mg
M-ESLON 200 02177757 AVE AEFGVWCapsl.C.

Srt Orl 15mg
MS CONTIN 02015439 PFR AEFGVWCo.L.C. f

RATIO-MORPHINE SULFATE SR 02244790 RPH AEFGVWf
pms-MORPHINE SULFATE 02245284 PMS AEFGVWf

Srt Orl 30mg
MS CONTIN 02014297 PFR AEFGVWCo.L.C. f

RATIO-MORPHINE SULFATE SR 02244791 RPH AEFGVWf
pms-MORPHINE SULFATE 02245285 PMS AEFGVWf

ORAMORPH SR (DISC/NON DISP July 1/03) 01988727 BOE AEFGVW

Srt Orl 60mg
MS CONTIN 02014300 PFR AEFGVWCo.L.C. f

RATIO-MORPHINE SULFATE SR 02244792 RPH AEFGVWf
pms-MORPHINE SULFATE 02245286 PMS AEFGVWf

ORAMORPH SR (DISC/NON DISP July 1/03) 01988735 BOE AEFGVW

Srt Orl 100mg
ORAMORPH SR (DISC/NON DISP July 3/03) 01988743 BOE AEFGVWCo.L.C.

MS CONTIN 02014319 PFR AEFGVW

Srt Orl 200mg
MS CONTIN 02014327 PFR AEFGVWCo.L.C.

Sup Rt 5mg
STATEX 00632228 PMS AEFGVWSupp.

Sup Rt 10mg
STATEX 00632201 PMS AEFGVWSupp.

MS.IR 02014246 PFR AEFGVW

Sup Rt 20mg
STATEX 00596965 PMS AEFGVWSupp.

MS.IR 02014262 PFR AEFGVW

Sup Rt 30mg
STATEX 00639389 PMS AEFGVWSupp.

MS.IR 02014173 PFR AEFGVW
MS CONTIN 02146827 PFR AEFGVW
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28:08:08 Opiate Agonists (Narcotic Analgesics)
Agonistes des opiacés (analgésiques narcotiques)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Morphine Sulfate
Morphine (sulfate de)

Sup Rt 60mg
MS CONTIN 02145944 PFR AEFGVWSupp.

Sup Rt 100mg
MS CONTIN 02145952 PFR AEFGVWSupp.

Sup Rt 200mg
MS CONTIN 02145960 PFR AEFGVWSupp.

Syr Orl 1mg
STATEX 00591467 PMS AEFGVWSir.

Syr Orl 5mg
STATEX 00591475 PMS AEFGVWSir.

Syr Orl 10mg
STATEX 00647217 PMS AEFGVWSir.

Tab Orl 5mg
STATEX 00594652 PMS AEFGVWCo.

MS.IR 02014203 PFR AEFGVW

Tab Orl 10mg
STATEX 00594644 PMS AEFGVWCo.

MS.IR 02014211 PFR AEFGVW

Tab Orl 20mg
MS.IR 02014238 PFR AEFGVWCo.

Tab Orl 25mg
STATEX 00594636 PMS AEFGVWCo.

Tab Orl 30mg
MS.IR 02014254 PFR AEFGVWCo.

Tab Orl 50mg
STATEX 00675962 PMS AEFGVWCo.

Oxycodone Hydrochloride
Oxycodone (chlorhydrate d')

Sup Rt 10mg
SUPEUDOL 00392480 SIL AEFGVWSupp.
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28:08:08 Opiate Agonists (Narcotic Analgesics)
Agonistes des opiacés (analgésiques narcotiques)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Propoxyphene Hydrochloride
Propoxyphène (chlorhydrate de)

Tab Orl 65mg
642 00010081 PGO WCo.

Propoxyphene Napsylate
Propoxyphène (napsylate de)

Cap Orl 100mg
DARVON N 00261432 LIL WCaps

28:08:12 Opiate Partial Agonists
Agonistes partiels des opiacés

Pentazocine Hydrochloride
Pentazocine (chlorhydrate de)

Tab Orl 50mg
TALWIN 02137984 SNS WCo.

28:08:92 Miscellaneous Analgesics And Antipyretics
Divers analgésiques et antipyrétiques

Acetaminophen
Acétaminophène

Elx Orl 32mg
TYLENOL 00603317 MCL GElixir

Sup Rt 120mg
ABENOL 01919385 GCH GSupp. f

ACET - 120 02230434 PMS Gf

Sup Rt 325mg
ABENOL 01919393 GCH GSupp.

Tab Orl 80mg
CHILDREN'S TYLENOL CHEW 01967800 MCL GCo.

Tab Orl 325mg
NOVO-GESIC 00389218 NOP GCo.

APO-ACETAMINOPHEN 00544981 APX G
pms-ACETAMINOPHEN 00891177 PMS G

Tab Orl 500mg
NOVO-GESIC FORTE 00482323 NOP GCo.

APO-ACETAMINOPHEN 00545007 APX G
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28:08:92 Miscellaneous Analgesics And Antipyretics
Divers analgésiques et antipyrétiques

28:00 Central Nervous System Agent
Médicaments s.n.c.

Acetaminophen/Caffeine Citrate/Codeine Phosphate
Acétaminophène/caféine (citrate de)/codéine (phosphate de)

Tab Orl 300mg/30mg/15mg
ATASOL-15 00293504 HOR AEFGVWCo.

Tab Orl 300mg/30mg/30mg
ATASOL-30 00293512 HOR AEFGVWCo.

EXDOL-30 02232389 PGO AEFGVW

Acetaminophen/Caffeine/Codeine Phosphate
Acétaminophène/caféine/codéine (phosphate de)

Tab Orl 300mg/15mg/15mg
RATIO-LENOLTEC #2 00653241 RPH AEFGVWCo.

NOVO-GESIC C-15 (DISC/NON DISP Sept 6/04) 00687200 NOP AEFGVW
TYLENOL NO.2 02163934 JAN AEFGVW

Acetaminophen/Codeine Phosphate
Acétaminophène/codéine (phosphate de)

Elx Orl 32mg/1.6mg
TYLENOL W CODEINE 02163942 JAN AEFGVWElixir

Tab Orl 300mg/30mg
RATIO-EMTEC-30 00608882 RPH AEFGVWCo.

EMPRACET-30 (DISC/NON DISP Apr 29/04) 00666130 GSK AEFGVW

Tab Orl 300mg/60mg
RATIO-LENOLTEC #4 00621463 RPH AEFGVWCo.

EMPRACET-60 (DISC/NON DISP Dec 20/03) 00666149 GSK AEFGVW
TYLENOL NO.4 02163918 JAN AEFGVW

Acetaminophen/Codeine Phosphate/Caffeine
Acétaminophène/codéine (phosphate de)/caféine

Tab Orl 300mg/30mg/15mg
RATIO-LENOLTEC #3 00653276 RPH AEFGVWCo.

NOVO-GESIC C-30 (DISC/NON DISP Sept 16/04) 00687219 NOP AEFGVW
TYLENOL NO.3 02163926 JAN AEFGVW

Butalbital/Acetylsalicylic Acid/Caffeine
Butalbital/acide acétylsalicylique/caféine

Cap Orl 50mg/330mg/40mg
FIORINAL 00226327 NVR WCaps

RATIO-TECNAL 00608238 RPH W
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28:08:92 Miscellaneous Analgesics And Antipyretics
Divers analgésiques et antipyrétiques

28:00 Central Nervous System Agent
Médicaments s.n.c.

Butalbital/Acetylsalicylic Acid/Caffeine
Butalbital/acide acétylsalicylique/caféine

Tab Orl 50mg/330mg/40mg
FIORINAL 00275328 NVR WCo.

RATIO-TECNAL 00608211 RPH W

Butalbital/Acetylsalicylic Acid/Caffeine/Codeine Phosphate
Butalbital/acide acétylsalicylique/caféine/codéine (phosphate de)

Cap Orl 50mg/330mg/40mg/15mg
FIORINAL C 1/4 00176192 NVR WCaps

RATIO-TECNAL C 1/4 00608203 RPH W

Cap Orl 50mg/330mg/40mg/30mg
FIORINAL C 1/2 00176206 NVR WCaps

RATIO-TECNAL C 1/2 00608181 RPH W

Meprobamate/Acetylsalicylic Acid/Caffeine Citrate/Codeine Phosphate
Méprobamate/acide acétylsalicylique/caféine (citrate de)/codéine (phosphate de)

Tab Orl 200mg350mg/30mg/15mg
282 MEP 02238646 PGO AEFGVWCo.

Oxycodone Hydrochloride/Acetaminophen
Oxycodone (chlorhydrate d')/acétaminophène

Tab Orl 2.5mg/325mg
PERCOCET DEMI 01916491 BMN AEFGVWCo.

Tab Orl 5mg/325mg
PERCOCET 01916475 BMN AEFGVWCo. f

ENDOCET 01916548 BMN AEFGVWf
RATIO-OXYCOCET 00608165 RPH AEFGVW

Oxycodone Hydrochloride/Acetylsalicylic Acid
Oxycodone (chlorhydrate d')/acide acétylsalicylique

Tab Orl 2.5mg/325mg
PERCODAN-DEMI 01916556 BMN AEFGVWCo.

Tab Orl 5mg/325mg
ENDODAN 01916483 BMN AEFGVWCo. f

PERCODAN 01916572 BMN AEFGVWf
RATIO-OXYCODAN 00608157 RPH AEFGVW
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28:12:04 Anticonvulsants (Barbiturates)
Anticonvulsivants (barbituriques)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Phenobarbital
Phénobarbital

Elx Orl 4mg
BARBILIXIR (DISC/NON DISP Mar 26/05) 00588180 DCL AEFGVWElixir

Elx Orl 5mg
PHENOBARBITAL 00645575 PMS AEFGVWElixir

Tab Orl 15mg
PHENOBARBITAL (DISC/NON DISP Mar 26/05) 00093505 DCL AEFGVWCo.

pms-PHENOBARBITAL 00178799 PMS AEFGVW

Tab Orl 30mg
PHENOBARBITAL (DISC/NON DISP Mar 26/05) 00093521 DCL AEFGVWCo.

pms-PHENOBARBITAL 00178802 PMS AEFGVW

Tab Orl 60mg
PHENOBARBITAL (DISC/NON DISP Mar 26/05) 00093556 DCL AEFGVWCo.

pms-PHENOBARBITAL 00178810 PMS AEFGVW

Tab Orl 100mg
PHENOBARBITAL (DISC/NON DISP Mar 26/05) 00093564 DCL AEFGVWCo.

pms-PHENOBARBITAL 00178829 PMS AEFGVW

Phenobarbital Sodium
Phénobarbital sodique

Liq Im 30mg
PHENOBARBITAL SODIUM 00497487 ABB VWLiq

Primidone
Primidone

Tab Orl 125mg
APO-PRIMIDONE 00399310 APX AEFGVWCo.

Tab Orl 250mg
APO-PRIMIDONE 00396761 APX AEFGVWCo.

MYSOLINE 02042355 DRH AEFGVW
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28:12:08 Anticonvulsants (Benzodiazepines)
Anticonvulsivants (benzodiazépines)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Clobazam
Clobazam

Tab Orl 10mg
FRISIUM 02221799 AVE EFGCo. f

RATIO-CLOBAZAM 02238797 RPH EFGf
pms-CLOBAZAM 02244474 PMS EFGf

APO-CLOBAZAM 02244638 APX EFGf

Clonazepam
Clonazépam

Tab Orl 0.5mg
RIVOTRIL 00382825 HLR AEFGVWCo. f

RATIO-CLONAZEPAM 02103656 RPH AEFGVWf
NU-CLONAZEPAM 02173344 NXP AEFGVWf

APO-CLONAZEPAM 02177889 APX AEFGVWf
pms-CLONAZEPAM R 02207818 PMS AEFGVWf

CLONAPAM 02230366 ICN AEFGVWf
GEN-CLONAZEPAM 02230950 GPM AEFGVWf

RHOXAL-CLONAZEPAM 02233960 RHO AEFGVWf
NOVO-CLONAZEPAM 02239024 NOP AEFGVWf

Tab Orl 1mg
pms-CLONAZEPAM 02048728 PMS AEFGVWCo. f

CLONAPAM 02230368 ICN AEFGVWf
RHOXAL-CLONAZEPAM 02233982 RHO AEFGVWf

Tab Orl 2mg
RIVOTRIL 00382841 HLR AEFGVWCo. f

pms-CLONAZEPAM 02048736 PMS AEFGVWf
RATIO-CLONAZEPAM 02103737 RPH AEFGVWf

NU-CLONAZEPAM 02173352 NXP AEFGVWf
APO-CLONAZEPAM 02177897 APX AEFGVWf

CLONAPAM 02230369 ICN AEFGVWf
GEN-CLONAZEPAM 02230951 GPM AEFGVWf

RHOXAL-CLONAZEPAM 02233985 RHO AEFGVWf
NOVO-CLONAZEPAM 02239025 NOP AEFGVWf

28:12:12 Anticonvulsants (Hydantoins)
Anticonvulsivants (hydantoïnes)

Phenytoin
Phénytoïne

Sus Orl 6mg
DILANTIN 30 00023442 PFI AEFGVWSusp.
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28:12:12 Anticonvulsants (Hydantoins)
Anticonvulsivants (hydantoïnes)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Phenytoin
Phénytoïne

Sus Orl 25mg
DILANTIN 125 00023450 PFI AEFGVWSusp.

Tab Orl 50mg
DILANTIN INFATABS 00023698 PFI AEFGVWCo.

Phenytoin Sodium
Phénytoïne sodique

Cap Orl 30mg
DILANTIN 00022772 PFI AEFGVWCaps

Cap Orl 100mg
DILANTIN 00022780 PFI AEFGVWCaps

Liq Im 50mg
PHENYTOIN SODIUM 00780626 SIL VLiq

28:12:20 Anticonvulsants (Succinimides)
Anticonvulsivants (succinimidés)

Ethosuximide
Ethosuximide

Cap Orl 250mg
ZARONTIN 00022799 PFI AEFGVWCaps

Syr Orl 50mg
ZARONTIN 00023485 PFI AEFGVWSir.

Methsuximide
Méthsuximide

Cap Orl 300mg
CELONTIN 00022802 PFI AEFGVWCaps
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28:12:92 Anticonvulsants (Miscellaneous)
Anticonvulsivants (divers)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Carbamazepine
Carbamazépine

Srt Orl 200mg
TEGRETOL CR 00773611 NVR AEFGVWCo.L.C. f

pms-CARBAMAZEPINE 02231543 PMS AEFGVWf
TARO-CARBAMAZEPINE CR 02237907 TAR AEFGVWf

GEN-CARBAMAZEPINE 02241882 GPM AEFGVWf

Srt Orl 400mg
TEGRETOL C.R. 00755583 NVR AEFGVWCo.L.C. f

pms-CARBAMAZEPINE 02231544 PMS AEFGVWf
TARO-CARBAMAZEPINE CR 02237908 TAR AEFGVWf

GEN CARBAMAZEPINE 02241883 GPM AEFGVWf

Sus Orl 100mg/5ml
TEGRETOL 02194333 NVR AEFGVWSusp.

Tab Orl 100mg
TEGRETOL CHEW 00369810 NVR AEFGVWCo.

Tab Orl 200mg
TEGRETOL 00010405 NVR AEFGVWCo. f

APO-CARBAMAZEPINE 00402699 APX AEFGVWf
NOVO-CARBAMAZ 00782718 NOP AEFGVWf

NU-CARBAMAZEPINE 02042568 NXP AEFGVWf
TEGRETOL CHEW 00665088 NVR AEFGVW

Divalproex Sodium
Divalproex sodique

Ect Orl 125mg
EPIVAL 00596418 ABB AEFGVWCo.Ent. f

NU-DIVALPROEX 02239517 NXP AEFGVWf
APO-DIVALPROEX 02239698 APX AEFGVWf

NOVO-DIVALPROEX 02239701 NOP AEFGVWf

Ect Orl 250mg
EPIVAL 00596426 ABB AEFGVWCo.Ent. f

NU-DIVALPROEX 02239518 NXP AEFGVWf
APO-DIVALPROEX 02239699 APX AEFGVWf

NOVO-DIVALPROEX 02239702 NOP AEFGVWf
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28:12:92 Anticonvulsants (Miscellaneous)
Anticonvulsivants (divers)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Divalproex Sodium
Divalproex sodique

Ect Orl 500mg
EPIVAL 00596434 ABB AEFGVWCo.Ent. f

NU-DIVALPROEX 02239519 NXP AEFGVWf
APO-DIVALPROEX 02239700 APX AEFGVWf

NOVO-DIVALPROEX 02239703 NOP AEFGVWf

Valproic Acid
Valproaque (acide)

Cap Orl 250mg
DEPAKENE 00443840 ABB AEFGVWCaps f

NOVO-VALPROIC 02100630 NOP AEFGVWf
RATIO-VALPROIC 02140047 RPH AEFGVWf

GEN-VALPROIC 02184648 GPM AEFGVWf
DEPROIC (DISC/NON DISP Sept 18/03) 02217414 TCH AEFGVWf

pms-VALPROIC ACID 02230768 PMS AEFGVWf
NU-VALPROIC 02237830 NXP AEFGVWf

APO-VALPROIC 02238048 APX AEFGVWf
RHOXAL-VALPROIC 02239714 RHO AEFGVWf

Ecc Orl 500mg
DEPAKENE 00507989 ABB AEFGVWEcc f

NOVO-VALPROIC 02218321 NOP AEFGVWf
pms-VALPROIC ACID 02229628 PMS AEFGVWf

DEPROIC (DISC/NON DISP Sept 18/03) 02231489 TCH AEFGVWf
RHOXAL-VALPROIC 02239713 RHO AEFGVWf

Syr Orl 50mg
DEPAKENE 00443832 ABB AEFGVWSir. f

RATIO-VALPROIC 02140063 RPH AEFGVWf
pms-VALPROIC 02236807 PMS AEFGVWf

RATIO-DEPROIC SYRUP 02238042 RPH AEFGVWf
APO-VALPROIC ACID 02238370 APX AEFGVWf
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28:16:04 Psychotherapeutic Agents (Antidepressants)
Psychotropes (antidépresseurs)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Amitriptyline Hydrochloride
Amitriptyline (chlorhydrate d')

Tab Orl 10mg
ELAVIL 00016322 FRS AEFGVWCo. f

APO-AMITRIPTYLINE 00335053 APX AEFGVWf

Tab Orl 25mg
ELAVIL 00016330 FRS AEFGVWCo. f

APO-AMITRIPTYLINE 00335061 APX AEFGVWf

Tab Orl 50mg
ELAVIL (DISC/NON DISP Dec 1/04) 00016349 TRI AEFGVWCo. f

APO-AMITRIPTYLINE 00335088 APX AEFGVWf

Amoxapine
Amoxapine

Tab Orl 50mg
ASENDIN (DISC/NON DISP Dec 21/03) 02169894 WAY AEFGVWCo.

Tab Orl 100mg
ASENDIN (DISC/NON DISP June 17/04) 02169908 WAY AEFGVWCo.

Bupropion Hydrochloride
Bupropion (chlorhydrate de)

Srt Orl 100mg
** WELLBUTRIN SR 02237824 BVL AEFGVCo.L.C

Srt Orl 150mg
** WELLBUTRIN SR 02237825 BVL AEFGVCo.L.C

** Requests for coverage of Wellbutrin SR (Bupropion HCl) will be considered under special authorization, see 
Appendix IV. Prescriptions written by psychiatrists do not require special authorization.  Subsequent refills may be 
ordered by other practitioners. Les demandes de protection pour le Wellbutrin SR (Bupropion HCl) seront 
examinées sur autorisation spéciale. Veuillez consulter l'annexe IV. Les ordonnances des psychiatres ne nécessitent 
pas une autorisation spéciale. Une autorisation spéciale ne sera pas nécessaire pour les renouvellements subséquents 
prescripts par les autres praticiens.

Citalopram Hydrobromide
Citalopram (bromhydrate de)

Tab Orl 20mg
CELEXA 02239607 VLH AEFGVCo.

Tab Orl 40mg
CELEXA 02239608 VLH AEFGVCo.
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Clomipramine Hydrochloride
Clomipramine (chlorhydrate de)

Tab Orl 10mg
ANAFRANIL 00330566 ORX AEFGVWCo. f

APO-CLOMIPRAMINE 02040786 APX AEFGVWf
GEN-CLOMIPRAMINE 02139340 GPM AEFGVWf

Tab Orl 25mg
ANAFRANIL 00324019 ORX AEFGVWCo. f

APO-CLOMIPRAMINE 02040778 APX AEFGVWf
NOVO-CLOPAMINE 02130165 NOP AEFGVWf

GEN-CLOMIPRAMINE 02139359 GPM AEFGVWf

Tab Orl 50mg
ANAFRANIL 00402591 ORX AEFGVWCo. f

APO-CLOMIPRAMINE 02040751 APX AEFGVWf
NOVO-CLOPAMINE 02130173 NOP AEFGVWf

GEN-CLOMIPRAMINE 02139367 GPM AEFGVWf

Desipramine Hydrochloride
Désipramine (chlorhydrate de)

Tab Orl 10mg
pms-DESIPRAMINE 01946250 PMS AEFGVWCo. f

RATIO-DESIPRAMINE HCL (DISC/NON DISP Sept 18/03) 01948776 RPH AEFGVWf
NU-DESIPRAMINE 02211939 NXP AEFGVWf

APO-DESIPRAMINE 02216248 APX AEFGVWf
NOVO-DESIPRAMINE (DISC/NON DISP Feb 18/05) 02223341 NOP AEFGVWf

Tab Orl 25mg
pms-DESIPRAMINE 01946269 PMS AEFGVWCo. f

RATIO-DESIPRAMINE 01948784 RPH AEFGVWf
NORPRAMIN 02099128 AVE AEFGVWf

NU-DESIPRAMINE 02211947 NXP AEFGVWf
APO-DESIPRAMINE 02216256 APX AEFGVWf

NOVO-DESIPRAMINE (DISC/NON DISP Feb 18/05) 02223325 NOP AEFGVWf

Tab Orl 50mg
pms-DESIPRAMINE 01946277 PMS AEFGVWCo. f

RATIO-DESIPRAMINE 01948792 RPH AEFGVWf
NORPRAMIN 02099136 AVE AEFGVWf

NU-DESIPRAMINE 02211955 NXP AEFGVWf
APO-DESIPRAMINE 02216264 APX AEFGVWf

NOVO-DESIPRAMINE 02223333 NOP AEFGVWf
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Desipramine Hydrochloride
Désipramine (chlorhydrate de)

Tab Orl 75mg
pms-DESIPRAMINE 01946242 PMS AEFGVWCo. f

RATIO-DESIPRAMINE 01948806 RPH AEFGVWf
NU-DESIPRAMINE 02211963 NXP AEFGVWf

APO-DESIPRAMINE 02216272 APX AEFGVWf
NOVO-DESIPRAMINE (DISC/NON DISP Feb 18/05) 02223368 NOP AEFGVWf

Tab Orl 100mg
NORPRAMIN (DISC/NON DISP July 1/03) 02103591 AVE AEFGVWCo. f

NU-DESIPRAMINE 02211971 NXP AEFGVWf
APO-DESIPRAMINE 02216280 APX AEFGVWf

Doxepin Hydrochloride
Doxépine (chlorhydrate de)

Cap Orl 10mg
SINEQUAN 00024325 PFI AEFGVWCaps f

APO-DOXEPIN 02049996 APX AEFGVWf
ALTI-DOXEPIN (DISC/NON DISP Aug 1/03) 02140071 ALT AEFGVWf

Cap Orl 25mg
SINEQUAN 00024333 PFI AEFGVWCaps f

NOVO-DOXEPIN 01913425 NOP AEFGVWf
APO-DOXEPIN 02050005 APX AEFGVWf

ALTI-DOXEPIN 02140098 ALT AEFGVWf

Cap Orl 50mg
SINEQUAN 00024341 PFI AEFGVWCaps f

NOVO-DOXEPIN 01913433 NOP AEFGVWf
APO-DOXEPIN 02050013 APX AEFGVWf

ALTI-DOXEPIN (DISC/NON DISP Feb 1/04) 02140101 ALT AEFGVWf

Cap Orl 75mg
SINEQUAN 00400750 PFI AEFGVWCaps f

NOVO-DOXEPIN 01913441 NOP AEFGVWf
APO-DOXEPIN 02050021 APX AEFGVWf

RATIO-DOXEPIN 02140128 RPH AEFGVWf

Cap Orl 100mg
SINEQUAN 00326925 PFI AEFGVWCaps f

NOVO-DOXEPIN 01913468 NOP AEFGVWf
APO-DOXEPIN 02050048 APX AEFGVWf
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Doxepin Hydrochloride
Doxépine (chlorhydrate de)

Cap Orl 150mg
NOVO-DOXEPIN 01913476 NOP AEFGVWCaps f

APO-DOXEPIN 02050056 APX AEFGVWf

Fluoxetine Hydrochloride
Fluoxétine (chlorhydrate de)

Cap Orl 20mg
PROZAC 00636622 LIL AEFGVWCaps f

pms-FLUOXETINE 02177587 PMS AEFGVWf
NU-FLUOXETINE 02192764 NXP AEFGVWf

APO-FLUOXETINE 02216361 APX AEFGVWf
NOVO-FLUOXETINE 02216590 NOP AEFGVWf

GEN-FLUOXETINE 02237814 GPM AEFGVWf
RATIO-FLUOXETINE 02241374 RPH AEFGVWf

CO FLUOXETINE 02242178 RCH AEFGVWf
RHOXAL-FLUOXETINE 02243487 RHO AEFGVWf

Fluvoxamine Maleate
Fluvoxamine (maléate de)

Tab Orl 50mg
LUVOX 01919342 SPH AEFGVWCo. f

RATIO-FLUVOXAMINE 02218453 RPH AEFGVWf
NU-FLUVOXAMINE 02231192 NXP AEFGVWf

APO-FLUVOXAMINE 02231329 APX AEFGVWf
NOVO-FLUVOXAMINE 02239953 NOP AEFGVWf

pms-FLUVOXAMINE 02240682 PMS AEFGVWf
GEN-FLUVOXAMINE (DISC/NON DISP Dec 3/03) 02240849 GPM AEFGVWf

Tab Orl 100mg
LUVOX 01919369 SPH AEFGVWCo. f

RATIO-FLUVOXAMINE 02218461 RPH AEFGVWf
NU-FLUVOXAMINE 02231193 NXP AEFGVWf

APO-FLUVOXAMINE 02231330 APX AEFGVWf
NOVO-FLUVOXAMINE 02239954 NOP AEFGVWf

pms-FLUVOXAMINE 02240683 PMS AEFGVWf
GEN-FLUVOXAMINE (DISC/NON DISP Dec 3/03) 02240850 GPM AEFGVWf
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Imipramine Hydrochloride
Imipramine (chlorhydrate d')

Tab Orl 10mg
APO-IMIPRAMINE 00360201 APX AEFGVWCo.

Tab Orl 25mg
TOFRANIL 00010472 NVR AEFGVWCo. f

APO-IMIPRAMINE 00312797 APX AEFGVWf

Tab Orl 50mg
TOFRANIL 00010480 NVR AEFGVWCo. f

APO-IMIPRAMINE 00326852 APX AEFGVWf

Tab Orl 75mg
TOFRANIL 00306487 NVR AEFGVWCo.

Maprotiline Hydrochloride
Maprotiline (chlorhydrate de)

Tab Orl 10mg
LUDIOMIL (DISC/NON DISP Feb 28/04) 00641855 NVR AEFGVWCo. f

NOVO-MAPROTILINE (DISC/NON DISP Feb 18/05) 02158604 NOP AEFGVWf

Tab Orl 25mg
NOVO-MAPROTILINE 02158612 NOP AEFGVWCo.

Tab Orl 50mg
LUDIOMIL (DISC/NON DISP June 30/03) 00360503 NVR AEFGVWCo. f

NOVO-MAPROTILINE 02158620 NOP AEFGVWf

Tab Orl 75mg
LUDIOMIL (DISC/NON DISP Jan 1/04) 00360511 PMS AEFGVWCo. f

NOVO-MAPROTILINE 02158639 NOP AEFGVWf

Mirtazapine
Mirtazapine

Tab Orl 30mg
REMERON 02243910 ORG AEFGVCo.
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Moclobemide
Moclobémide

Tab Orl 100mg
APO-MOCLOBEMIDE 02232148 APX AEFGVWCo. f

NU-MOCLOBEMIDE 02237111 NXP AEFGVWf
NOVO-MOCLOBEMIDE 02239746 NOP AEFGVWf

Tab Orl 150mg
MANERIX 00899356 HLR AEFGVWCo. f

RATIO-MOCLOBEMIDE 02218410 RPH AEFGVWf
APO-MOCLOBEMIDE 02232150 APX AEFGVWf

NU-MOCLOBEMIDE 02237112 NXP AEFGVWf
NOVO-MOCLOBEMIDE 02239747 NOP AEFGVWf

pms-MOCLOBEMIDE 02243218 PMS AEFGVWf

Tab Orl 300mg
MANERIX 02166747 HLR AEFGVWCo. f

RATIO-MOCLOBEMIDE (DISC/NON DISP Sept 18/03) 02218429 RPH AEFGVWf
NOVO-MOCLOBEMIDE 02239748 NOP AEFGVWf

APO-MOCLOBEMIDE 02240456 APX AEFGVWf
pms-MOCLOBEMIDE 02243219 PMS AEFGVWf

Nefazodone Hydrochloride
Nefazodone hydrochloride

Tab Orl 100mg
SERZONE-5HT2 02087375 BRI AEFGVWCo. f

LIN-NEFAZODONE 02237398 LON AEFGVWf
APO-NEFAZODONE 02242823 APX AEFGVWf
pms-NEFAZODONE 02245102 PMS AEFGVWf

GEN-NEFAZODONE 02245203 GPM AEFGVWf
NOVO-NEFAZODONE 02245435 NOP AEFGVWf

Tab Orl 150mg
SERZONE-5HT2 02087383 BRI AEFGVWCo. f

LIN-NEFAZODONE 02237399 LON AEFGVWf
APO-NEFAZODONE 02242824 APX AEFGVWf
pms-NEFAZODONE 02245103 PMS AEFGVWf

GEN-NEFAZODONE 02245204 GPM AEFGVWf
NOVO-NEFAZODONE 02245436 NOP AEFGVWf
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Nefazodone Hydrochloride
Nefazodone hydrochloride

Tab Orl 200mg
SERZONE-5HT2 02087391 BRI AEFGVWCo. f

LIN-NEFAZODONE 02237400 LON AEFGVWf
APO-NEFAZODONE 02242825 APX AEFGVWf
pms-NEFAZODONE 02245111 PMS AEFGVWf

GEN-NEFAZODONE 02245205 GPM AEFGVWf
NOVO-NEFAZODONE 02245437 NOP AEFGVWf

Nortriptyline Hydrochloride
Nortriptyline (chlorhydrate de)

Cap Orl 10mg
AVENTYL 00015229 PHH AEFGVWCaps f

pms-NORTRIPTYLINE 02177692 PMS AEFGVWf
NU-NORTRIPTYLINE 02223139 NXP AEFGVWf

APO-NORTRIPTYLINE 02223511 APX AEFGVWf
NORVENTYL (DISC/NON DISP Apr 15/04) 02230361 ICN AEFGVWf

GEN-NORTRIPTYLINE 02231686 GPM AEFGVWf
NOVO-NORTRIPTYLINE 02231781 NOP AEFGVWf

RATIO-NORTRIPTYLINE 02240789 RPH AEFGVWf

Cap Orl 25mg
AVENTYL 00015237 PHH AEFGVWCaps f

pms-NORTRIPTYLINE 02177706 PMS AEFGVWf
NU-NORTRIPTYLINE 02223147 NXP AEFGVWf

APO-NORTRIPTYLINE 02223538 APX AEFGVWf
NORVENTYL (DISC/NON DISP Apr 15/04) 02230362 ICN AEFGVWf

GEN-NORTRIPTYLINE 02231687 GPM AEFGVWf
NOVO-NORTRIPTYLINE 02231782 NOP AEFGVWf

RATIO-NORTRIPTYLINE 02240790 RPH AEFGVWf

Paroxetine
Paroxetine

Tab Orl 20mg
PAXIL 01940481 GSK AEFGVWCo.

Tab Orl 30mg
PAXIL 01940473 GSK AEFGVWCo.
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Phenelzine Sulfate
Phénelzine (sulfate de)

Tab Orl 15mg
NARDIL 00476552 PFI AEFGVWCo.

Sertraline Hydrochloride
Sertraline (chlorhydrate de)

Cap Orl 25mg
ZOLOFT 02132702 PFI AEFGVWCaps f

APO-SERTRALINE 02238280 APX AEFGVWf
NOVO-SERTRALINE 02240485 NOP AEFGVWf

GEN-SERTRALINE 02242519 GPM AEFGVWf
pms-SERTRALINE 02244838 PMS AEFGVWf

RHOXAL-SERTRALINE 02245159 RHO AEFGVWf
RATIO-SERTRALINE 02245787 RPH AEFGVWf

Cap Orl 50mg
ZOLOFT 01962817 PFI AEFGVWCaps f

APO-SERTRALINE 02238281 APX AEFGVWf
NOVO-SERTRALINE 02240484 NOP AEFGVWf

GEN-SERTRALINE 02242520 GPM AEFGVWf
pms-SERTRALINE 02244839 PMS AEFGVWf

RHOXAL-SERTRALINE 02245160 RHO AEFGVWf
RATIO-SERTRALINE 02245788 RPH AEFGVWf

Cap Orl 100mg
ZOLOFT 01962779 PFI AEFGVWCaps f

APO-SERTRALINE 02238282 APX AEFGVWf
NOVO-SERTRALINE 02240481 NOP AEFGVWf

GEN-SERTRALINE 02242521 GPM AEFGVWf
pms-SERTRALINE 02244840 PMS AEFGVWf

RHOXAL-SERTRALINE 02245161 RHO AEFGVWf
RATIO-SERTRALINE 02245789 RPH AEFGVWf

Tranylcypromine Sulfate
Tranylcypromine (sulfate de)

Tab Orl 10mg
PARNATE 01919598 GSK AEFGVWCo.
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Trazodone Hydrochloride
Trazodone (chlorhydrate de)

Tab Orl 50mg
DESYREL 00579351 BRI AEFGVWCo. f

pms-TRAZODONE 01937227 PMS AEFGVWf
RATIO-TRAZODONE 02053187 RPH AEFGVWf
NOVO-TRAZODONE 02144263 NOP AEFGVWf

APO-TRAZODONE 02147637 APX AEFGVWf
NU-TRAZODONE 02165384 NXP AEFGVWf

TRAZOREL 02230284 ICN AEFGVWf
GEN-TRAZODONE 02231683 GPM AEFGVWf

SCHEINPHARM TRAZODONE 02242392 SCN AEFGVWf

Tab Orl 100mg
DESYREL 00579378 BRI AEFGVWCo. f

pms-TRAZODONE HCL 01937235 PMS AEFGVWf
RATIO-TRAZODONE HCL 02053195 RPH AEFGVWf

NOVO-TRAZODONE 02144271 NOP AEFGVWf
APO-TRAZODONE 02147645 APX AEFGVWf

NU-TRAZODONE 02165392 NXP AEFGVWf
TRAZOREL 02230285 ICN AEFGVWf

GEN-TRAZODONE 02231684 GPM AEFGVWf
SCHEINPHARM TRAZODONE 100MGSCH 02242391 SCN AEFGVWf

Tab Orl 150mg
DESYREL 00702277 BRI AEFGVWCo. f

NOVO-TRAZODONE 02144298 NOP AEFGVWf
APO-TRAZODONE 02147653 APX AEFGVWf

NU-TRAZODONE 02165406 NXP AEFGVWf

Trimipramine Maleate
Trimipramine (maléate de)

Cap Orl 75mg
SURMONTIL 01926349 AVE AEFGVWCaps f
APO-TRIMIP 02070987 APX AEFGVWf

Tab Orl 12.5mg
APO-TRIMIP 00740799 APX AEFGVWCo. f

RHOTRIMINE 00761605 ROP AEFGVWf
SURMONTIL 01926357 AVE AEFGVWf
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Trimipramine Maleate
Trimipramine (maléate de)

Tab Orl 25mg
APO-TRIMIP 00740802 APX AEFGVWCo. f

RHOTRIMINE 00761613 ROP AEFGVWf
SURMONTIL 01926322 AVE AEFGVWf

NOVO-TRIPRAMINE (DISC/NON DISP Feb 18/05) 01940430 NOP AEFGVWf
NU-TRIMIPRAMINE 02020602 NXP AEFGVWf

Tab Orl 50mg
APO-TRIMIP 00740810 APX AEFGVWCo. f

RHOTRIMINE 00761621 ROP AEFGVWf
SURMONTIL (DISC/NON DISP June 13/04) 01926330 AVE AEFGVWf

NOVO-TRIPRAMINE (DISC/NON DISP Feb 18/05) 01940449 NOP AEFGVWf
NU-TRIMIPRAMINE 02020610 NXP AEFGVWf

Tab Orl 100mg
APO-TRIMIP 00740829 APX AEFGVWCo. f

RHOTRIMINE 00761648 ROP AEFGVWf
SURMONTIL 01926284 AVE AEFGVWf

NOVO-TRIPRAMINE 01940457 NOP AEFGVWf
NU-TRIMIPRAMINE 02020629 NXP AEFGVWf

Venlafaxine Hydrochloride
Venlafaxine (chlorhydrate de)

Cap Orl 37.5mg
EFFEXOR XR 02237279 WAY AEFGVWCaps

Cap Orl 75mg
EFFEXOR XR 02237280 WAY AEFGVWCaps

Cap Orl 150mg
EFFEXOR XR 02237282 WAY AEFGVWCaps
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Chlorpromazine Hydrochloride
Chlorpromazine (chlorhydrate de)

Dps Orl 20mg
CHLORPROMANYL-20 (DISC/NON DISP Sept 18/03) 00580988 TCH AEFGVWGttes

LARGACTIL 01929976 ROP AEFGVW

Dps Orl 40mg
RATIO-CHLORPROMANYL-40 00690805 RPH AEFGVWGttes

LARGACTIL 01929992 ROP AEFGVW

Liq Orl 5mg
LARGACTIL 01929968 ROP AEFGVWLiq

Sup Rt 100mg
LARGACTIL 01930001 ROP AEFGVWSupp.

Tab Orl 10mg
NOVO-CHLORPROMAZINE (DISC/NON DISP Feb 18/05) 00232157 NOP AEFGVWCo.

Tab Orl 25mg
NOVO-CHLORPROMAZINE 00232823 NOP AEFGVWCo.

Tab Orl 50mg
NOVO-CHLORPROMAZINE 00232807 NOP AEFGVWCo.

Tab Orl 100mg
NOVO-CHLORPROMAZINE 00232831 NOP AEFGVWCo.

Clozapine
Clozapine

Tab Orl 25mg
** CLOZARIL 00894737 NVR AEFGVCo.

Tab Orl 100mg
** CLOZARIL 00894745 NVR AEFGVCo.

** Requests for coverage of Clozaril (Clozapine) will be considered under special authorization, see Appendix IV. 
Prescriptions written by psychiatrists do not require special authorization.  Subsequent refills may be ordered by 
other practitioners. Les demandes de protection pour le Clozaril (Clozapine) seront examinées sur autorisation 
spéciale. Veuillez consulter l'annexe IV. Les ordonnances des psychiatres ne nécessitent pas une autorisation spéciale. 
Une autorisation spéciale ne sera pas nécessaire pour les renouvellements subséquents prescripts par les autres 
praticiens.
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Flupenthixol Hydrochloride
Flupenthixol (chlorhydrate de)

Tab Orl 0.5mg
FLUANXOL 02156008 VLH AEFGVWCo.

Tab Orl 3mg
FLUANXOL 02156016 VLH AEFGVWCo.

Flupentixol decanoate
Flupenthixol (décanoate de)

Liq Im 20mg
FLUANXOL DEPOT 02156032 VLH AEFGVWLiq *

GEN-FLUPENTIXOL 02242363 GPM W

Liq Im 100mg
FLUANXOL DEPOT 02156040 VLH AEFGVWLiq *

GEN-FLUPENTIXOL 02242364 GPM W

Fluphenazine decanoate
Fluphénazine (décanoate de)

Liq Im 25mg
MODECATE 00349917 BRI AEFGVWLiq f*

pms-FLUPHENAZINE 02091275 PMS AEFGVWf*
APO-FLUPHENAZINE 02244166 APX AEFGVWf*

Liq Im 100mg
MODECATE CONC 00755575 BRI AEFGVWLiq f*

pms-FLUPHENAZINE 02241928 PMS AEFGVWf*

Fluphenazine Hydrochloride
Fluphénazine (chlorhydrate de)

Liq Im 25mg
MODITEN ENANTHATE (DISC/NON DISP Jan 16/05) 00029173 BRI AEFGVWLiq *

Tab Orl 1mg
APO-FLUPHENAZINE 00405345 APX AEFGVWCo.

Tab Orl 2mg
APO-FLUPHENAZINE 00410632 APX AEFGVWCo.

Tab Orl 5mg
APO-FLUPHENAZINE 00405361 APX AEFGVWCo.
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Fluphenazine Hydrochloride
Fluphénazine (chlorhydrate de)

Tab Orl 10mg
MODITEN (DISC/NON DISP Jan 1/05) 00582514 BRI AEFGVWCo.

Haloperidol
Halopéridol

Liq Im 5mg
HALOPERIDOL 00808652 SIL AEFGVWLiq *

Liq Orl 2mg
APO-HALOPERIDOL 00587702 APX AEFGVWLiq

Tab Orl 0.5mg
NOVO-PERIDOL 00363685 NOP AEFGVWCo. f

APO-HALOPERIDOL 00396796 APX AEFGVWf

Tab Orl 1mg
NOVO-PERIDOL 00363677 NOP AEFGVWCo. f

APO-HALOPERIDOL 00396818 APX AEFGVWf

Tab Orl 2mg
NOVO-PERIDOL 00363669 NOP AEFGVWCo. f

APO-HALOPERIDOL 00396826 APX AEFGVWf

Tab Orl 5mg
NOVO-PERIDOL 00363650 NOP AEFGVWCo. f

APO-HALOPERIDOL 00396834 APX AEFGVWf

Tab Orl 10mg
APO-HALOPERIDOL 00463698 APX AEFGVWCo. f

NOVO-PERIDOL 00713449 NOP AEFGVWf

Haloperidol decanoate
Halopéridol (décanoate d')

Liq Im 50mg
HALOPERIDOL LA 02130297 SIL AEFGVWLiq f*

RHO-HALOPERIDOL LA (DISC/NON DISP Jan 16/05) 02211130 ROP AEFGVWf*
APO-HALOPERIDOL 02242361 APX AEFGVWf*
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Haloperidol decanoate
Halopéridol (décanoate d')

Liq Im 100mg
HALOPERIDOL LA 02130300 SIL AEFGVWLiq f*

RHO-HALOPERIDOL LA 02211149 ROP AEFGVWf*
APO-HALOPERIDOL 02242362 APX AEFGVWf*

Loxapine
Loxapine

Liq Orl 25mg
LOXAPAC CONC (DISC/NON DISP Nov 28/03) 02170000 WAY AEFGVWLiq f

pms-LOXAPINE 02239101 PMS AEFGVWf

Loxapine Succinate
Loxapine (succinate de)

Tab Orl 2.5mg
pms-LOXAPINE 02242868 PMS AEFGVWCo.

Tab Orl 5mg
LOXAPAC (DISC/NON DISP July 1/04) 02170019 WAY AEFGVWCo. f

pms-LOXAPINE 02230837 PMS AEFGVWf
NU-LOXAPINE 02237534 NXP AEFGVWf

APO-LOXAPINE 02237651 APX AEFGVWf

Tab Orl 10mg
LOXAPAC (DISC/NON DISP Mar 1/04) 02170027 WAY AEFGVWCo. f

pms-LOXAPINE 02230838 PMS AEFGVWf
NU-LOXAPINE 02237535 NXP AEFGVWf

APO-LOXAPINE 02237652 APX AEFGVWf

Tab Orl 25mg
LOXAPAC (DISC/NON DISP Apr 17/04) 02170132 WAY AEFGVWCo. f

pms-LOXAPINE 02230839 PMS AEFGVWf
NU-LOXAPINE 02237536 NXP AEFGVWf

APO-LOXAPINE 02237653 APX AEFGVWf

Tab Orl 50mg
LOXAPAC (DISC/NON DISP June 12/03) 02170035 WAY AEFGVWCo. f

pms-LOXAPINE 02230840 PMS AEFGVWf
NU-LOXAPINE 02237537 NXP AEFGVWf

APO-LOXAPINE 02237654 APX AEFGVWf
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28:16:08 Psychotherapeutic Agents (Tranquilizers)
Psychotropes (tranquillisants)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Mesoridazine Besylate
Mésoridazine (bésylate de)

Tab Orl 25mg
SERENTIL (DISC/NON DISP July 31/03) 00027456 NVR AEFGVWCo.

Pericyazine
Péricyazine

Cap Orl 5mg
NEULEPTIL 01926780 ERF AEFGVWCaps

Cap Orl 10mg
NEULEPTIL (DISC/NON DISP June 13/04) 01926772 ERF AEFGVWCaps

Cap Orl 20mg
NEULEPTIL 01926764 ERF AEFGVWCaps

Dps Orl 10mg
NEULEPTIL 01926756 ERF AEFGVWGttes

Perphenazine
Perphénazine

Liq Orl 3.2mg
pms-PERPHENAZINE CONCENTRATE (DISC/NON DISP Jan 1/05) 00751898 PMS AEFGVWLiq

Tab Orl 2mg
APO-PERPHENAZINE 00335134 APX AEFGVWCo.

Tab Orl 4mg
APO-PERPHENAZINE 00335126 APX AEFGVWCo.

Tab Orl 8mg
APO-PERPHENAZINE 00335118 APX AEFGVWCo.

Tab Orl 16mg
APO-PERPHENAZINE 00335096 APX AEFGVWCo.

Pimozide
Pimozide

Tab Orl 2mg
ORAP 00313815 PHL AEFGVWCo.

Tab Orl 4mg
ORAP 00313823 PHL AEFGVWCo.
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28:16:08 Psychotherapeutic Agents (Tranquilizers)
Psychotropes (tranquillisants)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Pipotiazine Palmitate
Pipotiazine (palmitate de)

Liq Im 25mg
PIPORTIL L4 01926667 AVE AEFGVWLiq *

Liq Im 50mg
PIPORTIL L4 01926675 AVE AEFGVWLiq *

Prochlorperazine
Prochlorpérazine (maléate de)

Liq Im 5mg
STEMETIL 01927779 ROP WLiq

Liq Orl 1mg
STEMETIL 01927787 ROP AEFGVWLiq

Sup Rt 10mg
pms-PROCHLORPERAZINE 00753688 PMS AEFGVWSupp.

STEMETIL 01927795 ROP AEFGVW

Tab Orl 5mg
pms-PROCHLORPERAZINE 00753661 PMS AEFGVWCo.

STEMETIL 01927752 ROP AEFGVW

Tab Orl 10mg
pms-PROCHLORPERAZINE 00753637 PMS AEFGVWCo.

STEMETIL 01927760 ROP AEFGVW

Quetiapine Fumarate
Quétiapine (fumarate de)

Tab Orl 25mg
** SEROQUEL 02236951 AZE AEFGVCo.

Tab Orl 100mg
** SEROQUEL 02236952 AZE AEFGVCo.

Tab Orl 150mg
**SEROQUEL 02240862 AZE AEFGVCo.

Tab Orl 200mg
** SEROQUEL 02236953 AZE AEFGVCo.
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28:16:08 Psychotherapeutic Agents (Tranquilizers)
Psychotropes (tranquillisants)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Quetiapine Fumarate
Quétiapine (fumarate de)

Tab Orl 300mg
**SEROQUEL 02244107 AZE AEFGVCo.

** Requests for coverage of Seroquel (Quetiapine Fumarate) will be considered under special authorization, see 
Appendix IV. Prescriptions written by psychiatrists do not require special authorization.  Subsequent refills may be 
ordered by other practitioners. Les demandes de protection pour le Seroquel (Quetiapine, fumarate de) seront 
examinées sur autorisation spéciale. Veuillez consulter l'annexe IV. Les ordonnances des psychiatres ne nécessitent pas 
une autorisation spéciale. Une autorisation spéciale ne sera pas nécessaire pour les renouvellements subséquents 
prescripts par les autres praticiens.
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28:16:08 Psychotherapeutic Agents (Tranquilizers)
Psychotropes (tranquillisants)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Thioridazine Hydrochloride
Thioridazine (chlorhydrate de)

Liq Orl 30mg
pms-THIORIDAZINE 00775320 PMS AEFGVWLiq

Sus Orl 2mg
MELLARIL (DISC/NON DISP July 31/03) 00027375 NVR AEFGVWSusp.

Tab Orl 10mg
APO-THIORIDAZINE 00360228 APX AEFGVWCo.

Tab Orl 25mg
APO-THIORIDAZINE 00360198 APX AEFGVWCo.

Tab Orl 50mg
APO-THIORIDAZINE 00360236 APX AEFGVWCo.

Tab Orl 100mg
APO-THIORIDAZINE 00360244 APX AEFGVWCo.

Thiothixene
Thiothixène

Cap Orl 2mg
NAVANE 00024430 PFI AEFGVWCaps

Cap Orl 5mg
NAVANE 00024449 PFI AEFGVWCaps

Cap Orl 10mg
NAVANE 00024457 PFI AEFGVWCaps

Trifluoperazine Hydrochloride
Trifluopérazine (chlorhydrate de)

Liq Orl 10mg
pms-TRIFLUOPERAZINE 00751871 PMS AEFGVWLiq

Tab Orl 1mg
APO-TRIFLUOPERAZINE 00345539 APX AEFGVWCo.

Tab Orl 2mg
APO-TRIFLUOPERAZINE 00312754 APX AEFGVWCo.

Tab Orl 5mg
APO-TRIFLUOPERAZINE 00312746 APX AEFGVWCo.
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28:16:08 Psychotherapeutic Agents (Tranquilizers)
Psychotropes (tranquillisants)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Trifluoperazine Hydrochloride
Trifluopérazine (chlorhydrate de)

Tab Orl 10mg
APO-TRIFLUOPERAZINE 00326836 APX AEFGVWCo.

28:16:12 Psychotherapeutic Agents (Miscellaneous)
Psychotropes (divers)

Olanzapine
Olanzapine

Tab Orl 2.5mg
** ZYPREXA 02229250 LIL AEFGVCo.

Tab Orl 5mg
**ZYPREXA ZYDIS 02243086 LIL AEFGVCo.

** ZYPREXA 02229269 LIL AEFGV

Tab Orl 7.5mg
** ZYPREXA 02229277 LIL AEFGVCo.

Tab Orl 10mg
**ZYPREXA ZYDIS 02243087 LIL AEFGVCo.

** ZYPREXA 02229285 LIL AEFGV

Risperidone
Rispéridone

Tab Orl 0.25mg
RISPERDAL 02240551 JAN AVCo.

** RISPERDAL 02240551 JAN EFG

Tab Orl 0.5mg
RISPERDAL 02240552 JAN AVCo.

** RISPERDAL 02240552 JAN EFG

Tab Orl 1mg
RISPERDAL 02025280 JAN AVCo.

** RISPERDAL 02025280 JAN EFG

Tab Orl 2mg
** RISPERDAL 02025299 JAN AEFGVCo.

Tab Orl 3mg
** RISPERDAL 02025302 JAN AEFGVCo.
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28:16:12 Psychotherapeutic Agents (Miscellaneous)
Psychotropes (divers)

28:00 Central Nervous System Agent
Médicaments s.n.c.

Risperidone
Rispéridone

Tab Orl 4mg
** RISPERDAL 02025310 JAN AEFGVCo.

** Requests for coverage of Zyprexa (Olanzapine) and Risperidone (Risperdal) will be considered under special 
authorization, see Appendix IV. Prescriptions written by psychiatrists do not require special authorization.  Subsequent 
refills may be ordered by other practitioners. Les demandes de protection pour le Zyprexa (Olanzapine) and Risperidone 
(Risperdal) seront examinées sur autorisation spéciale. Veuillez consulter l'annexe IV. Les ordonnances des psychiatres ne 
nécessitent pas une autorisation spéciale. Une autorisation spéciale ne sera pas nécessaire pour les renouvellements 
subséquents prescripts par les autres praticiens.
28:20:00 Respiratory And Cerebral Stimulants

Stimulants s.n.c.

Dextroamphetamine sulfate
Dextroamphétamine (sulfate de)

Src Orl 10mg
DEXEDRINE 01924559 GSK EF-18GCapsl.

Src Orl 15mg
DEXEDRINE 01924567 GSK EF-18GCapsl.

Tab Orl 5mg
DEXEDRINE 01924516 GSK EF-18GCo.

Methylphenidate Hydrochloride
Méthylphénidate (chlorhydrate de)

Srt Orl 20mg
RITALIN SR 00632775 NVR AEFGVWCo.L.C

Tab Orl 10mg
RITALIN 00005606 NVR AEFGVWCo. f

RATIO-METHYLPHENIDATE 02230321 RPH AEFGVWf
pms-METHYLPHENIDATE 00584991 PMS AEFGVWf

Tab Orl 20mg
RITALIN 00005614 NVR AEFGVWCo. f

RATIO-METHYLPHENIDATE 02230322 RPH AEFGVWf
pms-METHYLPHENIDATE 00585009 PMS AEFGVWf
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28:24:08 Anxiolytics,Sedatives,Hypnotics (Benzodiazepines)
Benzodiazépines

28:00 Central Nervous System Agent
Médicaments s.n.c.

Alprazolam
Alprazolam

Tab Orl 0.25mg
XANAX 00548359 PCA AEFGVWCo. f

RATIO-ALPRAZOLAM 00677485 RPH AEFGVWf
NU-ALPRAZ 01913239 NXP AEFGVWf

NOVO-ALPRAZOL 01913484 NOP AEFGVWf
GEN-ALPRAZOLAM 02137534 GPM AEFGVWf

APO-ALPRAZ 00865397 APX AEFGVWf

Tab Orl 0.5mg
XANAX 00548367 PCA AEFGVWCo. f

RATIO-ALPRAZOLAM 00677477 RPH AEFGVWf
NU-ALPRAZ 01913247 NXP AEFGVWf

NOVO-ALPRAZOL 01913492 NOP AEFGVWf
GEN-ALPRAZOLAM 02137542 GPM AEFGVWf

APO-ALPRAZ 00865400 APX AEFGVWf

Bromazepam
Bromazépam

Tab Orl 1.5mg
NU-BROMAZEPAM 02171856 NXP AEFGVWCo. f

LECTOPAM 00682314 HLR AEFGVWf
GEN-BROMAZEPAM 02192705 GPM AEFGVWf
APO-BROMAZEPAM 02177153 APX AEFGVWf

ALTI-BROMAZEPAM (DISC/NON DISP Sept 18/03) 02167808 ALT AEFGVWf

Tab Orl 3mg
NU-BROMAZEPAM 02171864 NXP AEFGVWCo. f

NOVO-BROMAZEPAM 02230584 NOP AEFGVWf
LECTOPAM 00518123 HLR AEFGVWf

GEN-BROMAZEPAM 02192713 GPM AEFGVWf
APO-BROMAZEPAM 02177161 APX AEFGVWf

ALTI-BROMAZEPAM (DISC/NON DISP Sept 18/03) 02167816 ALT AEFGVWf

Tab Orl 6mg
NU-BROMAZEPAM 02171872 NXP AEFGVWCo. f

NOVO-BROMAZEPAM 02230585 NOP AEFGVWf
LECTOPAM 00518131 HLR AEFGVWf

GEN-BROMAZEPAM 02192721 GPM AEFGVWf
APO-BROMAZEPAM 02177188 APX AEFGVWf

ALTI-BROMAZEPAM 02167824 ALT AEFGVWf
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28:24:08 Anxiolytics,Sedatives,Hypnotics (Benzodiazepines)
Benzodiazépines

28:00 Central Nervous System Agent
Médicaments s.n.c.

Chlordiazepoxide Hydrochloride
Chlordiazépoxide (chlorhydrate de)

Cap Orl 5mg
APO-CHLORDIAZEPOXIDE 00522724 APX AEFGVWCaps

Cap Orl 10mg
APO-CHLORDIAZEPOXIDE 00522988 APX AEFGVWCaps

Cap Orl 25mg
APO-CHLORDIAZEPOXIDE 00522996 APX AEFGVWCaps

Clorazepate Dipotassium
Clorazépate dipotassique

Cap Orl 3.75mg
TRANXENE 00264938 ABB AEFGVWCaps f

NOVO-CLOPATE 00628190 NOP AEFGVWf
APO-CLORAZEPATE 00860689 APX AEFGVWf

Cap Orl 7.5mg
TRANXENE 00264946 ABB AEFGVWCaps f

NOVO-CLOPATE 00628204 NOP AEFGVWf
APO-CLORAZEPATE 00860700 APX AEFGVWf

Cap Orl 15mg
TRANXENE 00264911 ABB AEFGVWCaps f

NOVO-CLOPATE 00628212 NOP AEFGVWf
APO-CLORAZEPATE 00860697 APX AEFGVWf

Diazepam
Diazépam

Liq Im 5mg/mL
DIAZEPAM 00399728 SIL VWLiq

Tab Orl 2mg
APO-DIAZEPAM 00405329 APX AEFGVWCo.

Tab Orl 5mg
VIVOL 00013765 HOR AEFGVWCo. f

VALIUM 00013285 HLR AEFGVWf
APO-DIAZEPAM 00362158 APX AEFGVWf
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28:24:08 Anxiolytics,Sedatives,Hypnotics (Benzodiazepines)
Benzodiazépines

28:00 Central Nervous System Agent
Médicaments s.n.c.

Diazepam
Diazépam

Tab Orl 10mg
VIVOL 00013773 HOR AEFGVWCo. f

APO-DIAZEPAM 00405337 APX AEFGVWf

Flurazepam Hydrochloride
Flurazépam (chlorhydrate de)

Cap Orl 15mg
DALMANE 00012696 ICN AEFGVWCaps f

APO-FLURAZEPAM 00521698 APX AEFGVWf

Cap Orl 30mg
DALMANE 00012718 ICN AEFGVWCaps f

APO-FLURAZEPAM 00521701 APX AEFGVWf

Tab Orl 15mg
SOMNOL 00483826 HOR AEFGVWCo.

Tab Orl 30mg
SOMNOL 00483818 HOR AEFGVWCo.

Lorazepam
Lorazépam

Slt Orl 0.5mg
ATIVAN SL 02041456 WAY AEFGVWCo.S.L.

Slt Orl 1mg
ATIVAN SL 02041464 WAY AEFGVWCo.S.L.

Slt Orl 2mg
ATIVAN SL 02041472 WAY AEFGVWCo.S.L.

Tab Orl 0.5mg
pms-LORAZEPAM 00728187 PMS AEFGVWCo. f

NU-LORAZ 00865672 NXP AEFGVWf
NOVO-LORAZEPAM 00711101 NOP AEFGVWf

ATIVAN 02041413 WAY AEFGVWf
APO-LORAZEPAM 00655740 APX AEFGVWf
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28:24:08 Anxiolytics,Sedatives,Hypnotics (Benzodiazepines)
Benzodiazépines

28:00 Central Nervous System Agent
Médicaments s.n.c.

Lorazepam
Lorazépam

Tab Orl 1mg
pms-LORAZEPAM 00728195 PMS AEFGVWCo. f

NU-LORAZ 00865680 NXP AEFGVWf
NOVO-LORAZEM 00637742 NOP AEFGVWf

ATIVAN 02041421 WAY AEFGVWf
APO-LORAZEPAM 00655759 APX AEFGVWf

Tab Orl 2mg
pms-LORAZEPAM 00728209 PMS AEFGVWCo. f

NU-LORAZ 00865699 NXP AEFGVWf
NOVO-LORAZEM 00637750 NOP AEFGVWf

ATIVAN 02041448 WAY AEFGVWf
APO-LORAZEPAM 00655767 APX AEFGVWf

Nitrazepam
Nitrazépam

Tab Orl 5mg
RHOXAL-NITRAZEPAM 02234003 RHO AEFGVWCo. f

NITRAZADON 02229654 ICN AEFGVWf
MOGADON 00511528 ICN AEFGVWf

APO-NITRAZEPAM 02245230 APX AEFGVWf

Tab Orl 10mg
RHOXAL-NITRAZEPAM 02234007 RHO AEFGVWCo. f

NITRAZADON 02229655 ICN AEFGVWf
MOGADON 00511536 ICN AEFGVWf

APO-NITRAZEPAM 02245231 APX AEFGVWf

Oxazepam
Oxazépam

Tab Orl 10mg
APO-OXAZEPAM 00402680 APX AEFGVWCo.

Tab Orl 15mg
SERAX (DISC/NON DISP May 27/04) 02043661 WAY AEFGVWCo. f

APO-OXAZEPAM 00402745 APX AEFGVWf

Tab Orl 30mg
SERAX (DISC/NON DISP Nov 28/03) 02043688 WAY AEFGVWCo. f

APO-OXAZEPAM 00402737 APX AEFGVWf
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28:24:08 Anxiolytics,Sedatives,Hypnotics (Benzodiazepines)
Benzodiazépines

28:00 Central Nervous System Agent
Médicaments s.n.c.

Temazepam
Témazépam

Cap Orl 15mg
RESTORIL 00604453 ORX AEFGVWCaps f

RATIO-TEMAZEPAM 02243023 RPH AEFGVWf
pms-TEMAZEPAM 02229455 PMS AEFGVWf
NU-TEMAZEPAM 02223570 NXP AEFGVWf

NOVO-TEMAZAPAM 02230095 NOP AEFGVWf
GEN-TEMAZEPAM 02231615 GPM AEFGVWf

CO-TEMAZEPAM 02244814 COB AEFGVWf
APO-TEMAZEPAM 02225964 APX AEFGVWf

Cap Orl 30mg
RESTORIL 00604461 ORX AEFGVWCaps f

RATIO-TEMAZEPAM 02243024 RPH AEFGVWf
pms-TEMAZEPAM 02229456 PMS AEFGVWf
NU-TEMAZEPAM 02223589 NXP AEFGVWf

NOVO-TEMAZAPAM 02230102 NOP AEFGVWf
GEN-TEMAZEPAM 02231616 GPM AEFGVWf

CO-TEMAZEPAM 02244815 COB AEFGVWf
APO-TEMAZEPAM 02225972 APX AEFGVWf

Triazolam
Triazolam

Tab Orl 0.125mg
NOVO-TRIOLAM (DISC/NON DISP Feb 18/05) 00872423 NOP AEFGVWCo. f

GEN-TRIAZOLAM 01995227 GPM AEFGVWf
APO-TRIAZO 00808563 APX AEFGVWf

ALTI-TRIAZOLAM (DISC/NON DISP Sept 18/03) 00614351 ALT AEFGVWf

Tab Orl 0.25mg
NOVO-TRIOLAM (DISC/NON DISP Feb 18/05) 00872431 NOP AEFGVWCo. f

HALCION 00443158 PCA AEFGVWf
GEN-TRIAZOLAM 01913506 GPM AEFGVWf

APO-TRIAZO 00808571 APX AEFGVWf
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28:24:92 Miscellaneous Anxiolytics,Sedatives,Hypnotics
Divers anxiolytiques, sédatifs et hypnotiques

28:00 Central Nervous System Agent
Médicaments s.n.c.

Buspirone Hydrochloride
Buspirone (chlorhydrate de)

Tab Orl 10mg
RATIO-BUSPIRONE 02237858 RPH AEFGVWCo. f

pms-BUSPIRONE 02230942 PMS AEFGVWf
NU-BUSPIRONE 02207672 NXP AEFGVWf

NOVO-BUSPIRONE 02231492 NOP AEFGVWf
LIN-BUSPIRONE 02176122 LON AEFGVWf

GEN-BUSPIRONE 02230874 GPM AEFGVWf
BUSPAR 00603821 BRI AEFGVWf

APO-BUSPIRONE 02211076 APX AEFGVWf

Chloral Hydrate
Chloral (hydrate de)

Syr Orl 100mg
pms-CHLORAL HYDRATE 00792659 PMS AEFGVWSir.

Hydroxyzine Hydrochloride
Hydroxyzine (chlorhydrate d')

Cap Orl 10mg
NOVO-HYDROXYZINE 00738824 NOP AEFGVWCaps f

APO-HYDROXYZINE 00646059 APX AEFGVWf

Cap Orl 25mg
NOVO-HYDROXYZINE 00738832 NOP AEFGVWCaps f

APO-HYDROXYZINE 00646024 APX AEFGVWf

Cap Orl 50mg
NOVO-HYDROXYZIN 00738840 NOP AEFGVWCaps f
APO-HYDROXYZINE 00646016 APX AEFGVWf

Liq Im 50mg
ATARAX 00024589 PFI WLiq

Syr Orl 2mg
pms-HYDROXYZINE 00741817 PMS AEFGVWSir.

ATARAX 00024694 PFI AEFGVW

Meprobamate
Méprobamate

Tab Orl 400mg
MEPROBAMATE (DISC/NON DISP Mar 26/05) 00092738 DCL AEFGVWCo.

APO-MEPROBAMATE (DISC/NON DISP Dec 3/03) 00337943 APX AEFGVW
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28:24:92 Miscellaneous Anxiolytics,Sedatives,Hypnotics
Divers anxiolytiques, sédatifs et hypnotiques

28:00 Central Nervous System Agent
Médicaments s.n.c.

Methotrimeprazine Hydrochloride
Méthotriméprazine (chlorhydrate de)

Dps Orl 40mg
NOZINAN 01927701 ROP AEFGVWGttes

Liq Orl 5mg
NOZINAN 01927728 ROP AEFGVWLiq

Methotrimeprazine Maleate
Méthotriméprazine (maléate de)

Tab Orl 2mg
NOZINAN 01927647 ROP AEFGVWCo. f

APO-METHOPRAZINE 02238403 APX AEFGVWf

Tab Orl 5mg
pms-METHOTRIMEPRAZINE 02232903 PMS AEFGVWCo. f

NOZINAN 01927655 ROP AEFGVWf
NOVO-MEPRAZINE (DISC/NON DISP Feb 18/05) 01964909 NOP AEFGVWf

APO-METHOPRAZINE 02238404 APX AEFGVWf

Tab Orl 25mg
pms-METHOTRIMEPRAZINE 02232904 PMS AEFGVWCo. f

NOZINAN 01927663 ROP AEFGVWf
NOVO-MEPRAZINE (DISC/NON DISP Feb 18/05) 01964925 NOP AEFGVWf

APO-METHOPRAZINE 02238405 APX AEFGVWf

Tab Orl 50mg
pms-METHOTRIMEPRAZINE 02232905 PMS AEFGVWCo. f

NOZINAN 01927671 ROP AEFGVWf
NOVO-MEPRAZINE (DISC/NON DISP Feb 18/05) 01964933 NOP AEFGVWf

APO-METHOPRAZINE 02238406 APX AEFGVWf

Zopiclone
Zopiclone

Tab Orl 5mg
RATIO-ZOPICLONE 02246534 RPH AEFVWCo. f

PMS-ZOPICLONE 02243426 PMS AEFVWf
IMOVANE 02216167 ICN AEFVWf

APO-ZOPICLONE 02245077 APX AEFVWf

June / juin 2003Page 125



28:24:92 Miscellaneous Anxiolytics,Sedatives,Hypnotics
Divers anxiolytiques, sédatifs et hypnotiques

28:00 Central Nervous System Agent
Médicaments s.n.c.

Zopiclone
Zopiclone

Tab Orl 7.5mg
RHOVANE 02008203 ROP AEFVWCo. f

RATIO-ZOPICLONE 02242481 RPH AEFVWf
pms-ZOPICLONE 02240606 PMS AEFVWf
NU-ZOPICLONE 02228270 NXP AEFVWf

IMOVANE 01926799 AVE AEFVWf
GEN-ZOPICLONE 02238596 GPM AEFVWf
APO-ZOPICLONE 02218313 APX AEFVWf

28:28:00 Antimanic Agents
Antimaniaques

Lithium Carbonate
Lithium (carbonate de)

Cap Orl 150mg
pms-LITHIUM CARBONATE 02216132 PMS AEFGVWCaps f

CARBOLITH 00461733 ICN AEFGVWf
APO-LITHIUM CARBONATE 02242837 APX AEFGVWf

LITHANE 02013231 PFI AEFGVW

Cap Orl 300mg
pms-LITHIUM CARBONATE 02216140 PMS AEFGVWCaps f

CARBOLITH 00236683 ICN AEFGVWf
APO-LITHIUM CARBONATE 02242838 APX AEFGVWf

LITHANE 00406775 PFI AEFGVW

Cap Orl 600mg
CARBOLITH 02011239 ICN AEFGVWCaps

Srt Orl 300mg
DURALITH 00590665 JAN AEFGVWCo.L.C

28:92:00 Miscellaneous Central Nervous System Agents
Divers médicaments s.n.c

Levodopa/Carbidopa
Lévodopa/carbidopa

Srt Orl 100mg/25mg
SINEMET CR 02028786 BRI AEFVWCo.L.C

Srt Orl 200mg/50mg
SINEMET CR 00870935 BRI AEFVWCo.L.C
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28:92:00 Miscellaneous Central Nervous System Agents
Divers médicaments s.n.c

28:00 Central Nervous System Agent
Médicaments s.n.c

Levodopa/Carbidopa
Lévodopa/carbidopa

Tab Orl 100mg/10mg
SINEMET 00355658 BRI AEFGVWCo. f

RATIO-LEVODOPA/CARBIDOPA 02126176 RPH AEFGVWf
NU-LEVOCARB 02182831 NXP AEFGVWf

NOVO-LEVOCARBIDOPA 02244494 NOP AEFGVWf
APO-LEVOCARB 02195933 APX AEFGVWf

Tab Orl 100mg/25mg
SINEMET 00513997 BRI AEFGVWCo. f

RATIO-LEVODOPA/CARBIDOPA 02126168 RPH AEFGVWf
NU-LEVOCARB 02195941 APX AEFGVWf

NOVO-LEVOCARBIDOPA 02244495 NOP AEFGVWf
APO-LEVOCARB 02182823 NXP AEFGVWf

Tab Orl 250mg/25mg
SINEMET 00328219 BRI AEFGVWCo. f

RATIO-LEVODOPA/CARBIDOPA 02126184 RPH AEFGVWf
NU-LEVOCARB 02182858 NXP AEFGVWf

NOVO-LEVOCARBIDOPA 02244496 NOP AEFGVWf
APO-LEVOCARB 02195968 APX AEFGVWf
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40:12:00 Replacement Preparations
Agents de suppléance

40:00 Electrolytic, Caloric and Water Balance
Electrolytes, calorifiques et diurétiques

Potassium Chloride
Potassium (chlorure de)

Liq Orl 20mEq/15mL
pms-POTASSIUM 02238604 PMS AEFGVWLiq f

KAOCHLOR 10 (DISC/NON DISP July 1/03) 02063859 PUP AEFGVWf

Liq Orl 100mg
K-10 01918303 GSK AEFGVWLiq

Liq Orl 200mg
KAOCHLOR 20 CONCENTRATE (DISC/NON DISP July 1/03) 02064502 PUP AEFGVWLiq

Pws Orl 500mg
K-LOR 00481211 ABB AEFGVWPds.

Src Orl 600mg
MICRO-K 02042304 WAY AEFGVWCapsl.

Src Orl 750mg
MICRO-K 10 (DISC/NON DISP Dec 12/04) 02042312 WAY AEFGVWCapsl.

Srt Orl 600mg
SLOW-K 00074225 NVR AEFGVWCo.L.C

APO-K 00602884 APX AEFGVW

Srt Orl 1500mg
K-DUR 20 00713376 SCH AEFGVWCo.L.C

Potassium Gluconate
Potassium (gluconate de)

Elx Orl 312mg
KAON (DISC/NON DISP July 1/03) 02063840 PCA AEFGVWElixir

Liq Orl 312mg
POTASSIUM ROUGIER (DISC/NON DISP Sept 18/03) 00026700 TCH AEFGVWLiq

Sodium Acid Phosphate/Sodium Bicarbonate/Potassium Bicarbonate
Phosphate acide de sodium/sodium (bicarbonate de)/potassium (bicarbonate de)

Evt Orl 356mg/350mg/315mg
PHOSPHATE NOVARTIS 00225819 NVR GCo.Eff.
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40:18:00 Potassium-Removing Resins
Résines echangeuses de potassium

40:00 Electrolytic, Caloric and Water Balance
Electrolytes, calorifiques et diurétiques

Sodium Polystyrene Sulfonate
Polystyrène (sulfonate sodique de)

Pwr Orl 100%
pms-SODIUM POLYSTYRENE 00755338 PMS AEFGVWPd. f

KAYEXALATE 02026961 SNS AEFGVWf

Sus Orl 250mg
pms-SOD POLYSTYRENE SULFONATE 00769541 PMS WSusp.

40:28:00 Diuretics
Diurétiques

Chlorthalidone
Chlorthalidone

Tab Orl 50mg
APO-CHLORTHALIDONE 00360279 APX AEFGVWCo.

Tab Orl 100mg
APO-CHLORTHALIDONE 00360287 APX AEFGVWCo.

Ethacrynic Acid
Ethacrynique acide

Tab Orl 50mg
EDECRIN 00016497 FRS AEFGVWCo.

Furosemide
Furosémide

Liq Iv 10mg
FUROSEMIDE 00527033 SIL VWLiq

Liq Orl 10mg
LASIX 02224720 AVE AEFGVWLiq

Tab Orl 20mg
NOVO-SEMIDE 00337730 NOP AEFGVWCo. f

LASIX 02224690 AVE AEFGVWf
APO-FUROSEMIDE 00396788 APX AEFGVWf

Tab Orl 40mg
NOVO-SEMIDE 00337749 NOP AEFGVWCo. f

LASIX 02224704 AVE AEFGVWf
APO-FUROSEMIDE 00362166 APX AEFGVWf
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40:28:00 Diuretics
Diurétiques

40:00 Electrolytic, Caloric and Water Balance
Electrolytes, calorifiques et diurétiques

Furosemide
Furosémide

Tab Orl 80mg
NOVO-SEMIDE 00765953 NOP AEFGVWCo. f

LASIX (DISC/NON DISP Jan 1/04) 02224712 AVE AEFGVWf
APO-FUROSEMIDE 00707570 APX AEFGVWf

Tab Orl 500mg
LASIX SPECIAL 02224755 AVE AEFGVWCo.

Hydrochlorothiazide
Hydrochlorothiazide

Tab Orl 25mg
NOVO-HYDRAZIDE 00021474 NOP AEFGVWCo. f

HYDRODIURIL (DISC/NON DISP June 4/03) 00016500 FRS AEFGVWf
APO-HYDRO 00326844 APX AEFGVWf

Tab Orl 50mg
NOVO-HYDRAZIDE 00021482 NOP AEFGVWCo. f

APO-HYDRO 00312800 APX AEFGVWf

Tab Orl 100mg
APO-HYDRO 00644552 APX AEFGVWCo.

Indapamide Hemihydrate
Indapamide (hémihydrate d')

Tab Orl 2.5mg
pms-INDAPAMIDE 02239620 PMS AEFGVWCo. f
NU-INDAPAMIDE 02223597 NXP AEFGVWf

NOVO-INDAPAMIDE 02231184 NOP AEFGVWf
LOZIDE 00564966 SEV AEFGVWf

GEN-INDAPAMIDE 02153483 GPM AEFGVWf
APO-INDAPAMIDE 02223678 APX AEFGVWf

Metolazone
Métolazone

Tab Orl 2.5mg
ZAROXOLYN 00888400 AVE AEFGVWCo.

Tab Orl 5mg
ZAROXOLYN (DISC/NON DISP Jan 1/04) 00888419 AVE AEFGVWCo.

Page 130June / juin 2003



40:28:00 Diuretics
Diurétiques

40:00 Electrolytic, Caloric and Water Balance
Electrolytes, calorifiques et diurétiques

Metolazone
Métolazone

Tab Orl 10mg
ZAROXOLYN 00888427 RPR AEFGVWCo.

40:28:10 Diuretics (Potassium-Sparing)
Diurétiques epargneurs de potassium

Amiloride Hydrochloride
Amiloride (chlorhydrate d')

Tab Orl 5mg
MIDAMOR 00487805 FRS AEFGVWCo.

Amiloride Hydrochloride/Hydrochlorothiazide
Amiloride (chlorhydrate d')/hydrochlorothiazide

Tab Orl 5mg/50mg
NU-AMILZIDE 00886106 NXP AEFGVWCo. f

NOVAMILOR 01937219 NOP AEFGVWf
MODURET 00487813 FRS AEFGVWf

APO-AMILZIDE 00784400 APX AEFGVWf
ALTI-AMILORIDE HCTZ (DISC/NON DISP Sept 18/03) 02174596 ALT AEFGVWf

Spironolactone
Spironolactone

Tab Orl 25mg
NOVO-SPIROTON 00613215 NOP AEFGVWCo. f

ALDACTONE 00028606 PCA AEFGVWf

Tab Orl 100mg
NOVO-SPIROTON 00613223 NOP AEFGVWCo. f

ALDACTONE 00285455 PCA AEFGVWf

Spironolactone/Hydrochlorothiazide
Spironolactone/hydrochlorothiazide

Tab Orl 25mg/25mg
NOVO-SPIROZINE-25 00613231 NOP AEFGVWCo. f

ALDACTAZIDE-25 00180408 PCA AEFGVWf

Tab Orl 50mg/50mg
NOVO-SPIROZINE-50 00657182 NOP AEFGVWCo. f

ALDACTAZIDE-50 00594377 PCA AEFGVWf
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40:28:10 Diuretics (Potassium-Sparing)
Diurétiques epargneurs de potassium

40:00 Electrolytic, Caloric and Water Balance
Electrolytes, calorifiques et diurétiques

Triamterene
Triamtérène

Tab Orl 50mg
DYRENIUM 50 (DISC/NON DISP Apr 19/04) 01919563 GSK AEFGVWCo.

Tab Orl 100mg
DYRENIUM 100 (DISC/NON DISP Apr 19/04) 01919571 GSK AEFGVWCo.

Triamterene/Hydrochlorothiazide
Triamtérène/hydrochlorothiazide

Tab Orl 50mg/25mg
NU-TRIAZIDE 00865532 NXP AEFGVWCo. f

NOVO-TRIAMZIDE 00532657 NOP AEFGVWf
APO-TRIAZIDE 00441775 APX AEFGVWf

40:36:00 Irrigating Solutions
Solutions d'irrigation

Dimethylsulfoxide
Diméthylsulfoxyde

Liq Itv 500mg
RIMSO-50 00493392 SHI AEFGVWLiq f*

DIMETHYL SULFOXIDE IRR. 02243231 SIL AEFGVWf*

40:40:00 Uricosuric Agents
Uricosuriques

Probenecid
Probénécide

Tab Orl 500mg
BENURYL 00294926 ICN AEFGVWCo.

Sulfinpyrazone
Sulfinpyrazone

Tab Orl 100mg
NU-SULFINPYRAZONE (DISC/NON DISP Jan 1/04) 02045680 NXP AEFGVWCo. f

APO-SULFINPYRAZONE 00441759 APX AEFGVWf

Tab Orl 200mg
NU-SULFINPYRAZONE (DISC/NON DISP Jan 1/04) 02045699 NXP AEFGVWCo. f

APO-SULFINPYRAZONE 00441767 APX AEFGVWf
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48:08:00 Antitussives
Antitussifs

48:00 Antitussives, Expectorants & Mucolytic Agents
Médicaments de la toux

Dextromethorphan Hydrobromide
Dextrométhorphane (bromhydrate de)

Liq Orl 3mg
KOFFEX SUGAR FREE CLEAR 01928791 ROG GLiq

Sus Orl 6mg
DELSYM 02018403 NNC GSusp.

Syr Orl 3mg
KOFFEX DM 01928783 ROG GSir.

BENYLIN DM 01944738 CHC G
BALMINIL DM 00436895 ROG G

Pseudoephedrine Hydrochloride/Dextromethorphan Hydrobromide
Pseudoéphédrine (chlorhydrate de)/dextrométhorphane (bromhydrate de)

Syr Orl 6mg/3mg
KOFFEX DM-D 00895601 ROG GSir.

Syr Orl 15mg/1.5mg
NOVAHISTINE DM (DISC/NON DISP Mar 1/04) 02103060 BUA GSir.

48:08:01 Antitussives, Decongestants
Antitussifs/décongestionnants

Pseudoephedrine Hydrochloride/Dextromethorphan Hydrobromide
Pseudoéphédrine (chlorhydrate de)/dextrométhorphane (bromhydrate de)

Syr Orl 6mg/3mg
BENYLIN DM-D 01944711 CHC GSir.

48:08:02 Antitussives, Expectorants
Antitussifs/expectorants

Guaifenesin/Dextromethorphan Hydrobromide
Guaifénésine/dextrométhorphane (bromhydrate de)

Liq Orl 20mg/3mg
ROBITUSSIN DM EXP 01931024 WHH GLiq

48:16:00 Expectorants
Expectorants

Guaifenesin
Guaifénésine

Liq Orl 20mg
KOFFEX EXPECTORANT SUGAR FREE 01928821 ROG GLiq
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48:16:00 Expectorants
Expectorants

48:00 Antitussives, Expectorants & Mucolytic Agents
Médicaments de la toux

Guaifenesin
Guaifénésine

Syr Orl 20mg
ROBITUSSIN 01931032 WHH GSir.

KOFFEX EXPECTORANT 00438103 ROG G
BALMINIL EXPECT SANS SUCROSE 00609951 ROG G

BALMINIL 00608920 ROG G

Syr Orl 200mg
BENYLIN E EXTRA STRENGTH 02161494 CHC GSir

48:16:01 Expectorants, Decongestants, Antitussives
Expectorants/décongestionnants/antitussifs

Guaifenesin/Dextromethorphan Hydrobromide/Pseudoephedrine Hydrochloride
Guaifénésine/dextrométhorphane (bromhydrate de)/pseudoéphédrine (chlorhydrate de)

Syr Orl 100mg/50mg/30mg
BENYLIN DM-D-E 01944673 CHC GSir.
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52:04:04 Anti-Infectives (Antibiotics)
Anti-infectieux (antibiotiques)

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Chloramphenicol
Chloramphénicol

Dps Oph 0.25%
PENTAMYCETIN 01980556 SIL AEFGVWGttes

Dps Oph 0.5%
PENTAMYCETIN 02164051 SIL AEFGVWGttes

Ont Oph 1%
PENTAMYCETIN 01980564 SIL AEFGVWOnt

Chloramphenicol/Hydrocortisone Acetate
Chloramphénicol/hydrocortisone (acétate d')

Ont Oph 1%/1%
PENTAMYCETIN HC 01980580 SIL AEFGVWOnt

Sus Oph 0.2%/1%
PENTAMYCETIN/HC 01980572 SIL AEFGVWSusp.

Ciprofloxacin Hydrochloride
Ciprofloxacine (chlorhydrate de)

Liq Oph 0.3%
** CILOXAN 01945270 ALC AEFGVWLiq

** Requests for coverage of Ciloxan (ciprofloxacin) will be considered under special authorization. 
Prescriptions written by ophthalmologists do not require special authorization. Les demandes de 
protection pour le Ciloxan (ciprofloxacine) seront examinées sur autorisation spéciale. Les ordonnances 
des ophtalmologistes ne nécessitent pas une autorisation spéciale.

Erythromycin Base
Erythromycine base

Ont Oph 0.5%
ERYTHROMYCIN 00785725 MZZ AEFGVWOnt

pms-ERYTHROMYCIN 01912755 PMS AEFGVW

Framycetin Sulfate/Dexamethasone Ssodium-Sulfobenzoal/Gramicidin
Framycétine (sulfate de)/Phosphate sodique de dexaméthasoneSulfobenzoate/gramicidine

Dps Oph 5mg/0.5mg/0.05mg
SOFRACORT E/E (DISC/NON DISP Jun 1/04) 02224623 AVE AEFGVGttes

June / juin 2003Page 135



52:04:04 Anti-Infectives (Antibiotics)
Anti-infectieux (antibiotiques)

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Gentamicin Sulphate
Gentamicine (sulfate de)

Dps Oph 0.3%
GARAMYCIN 00512192 SCH AEFGVWGttes f

DIOGENT 02023822 AKN AEFGVWf
GENTAMICIN 02212927 RIP AEFGVWf

SCHEINPHARM GENTAMICIN 02219581 SCN AEFGVWf
pms-GENTAMICIN SULFATE 00776521 PMS AEFGVW

Dps Ot 0.3%
GARAMYCIN 00512184 SCH AEFGVWGttes f

GENTAMICIN SULFATE 02229441 SIL AEFGVWf
pms-GENTAMICINE 02230889 PMS AEFGVWf

Ont Oph 0.3%
GARAMYCIN 00028339 SCH AEFGVWOnt

DIOGENT 02023776 AKN AEFGVW
SAB-GENTAMYCIN SULFATE 02230888 SIL AEFGVW

Gentamicin Sulphate/Betamethasone Disodium Phosphate
Gentamicine (sulfate de)/bétaméthasone (phosphate disodique de)

Liq Oph 0.3%/0.1%
GARASONE 00682217 SCH AEFGVWLiq f

SAB-PENTASONE 02244999 SIL AEFGVWf

Ont Oph 0.3%/0.1%
GARASONE 00586706 SCH AEFGVWOnt

Polymyxin B Sulfate/Bacitracin Zinc
Polymyxine b (sulfate de)/bacitracine

Ont Oph 10000unit/500unit
POLYSPORIN 02239157 CHC GOnt

Polymyxin B Sulfate/Bacitracin Zinc/Hydrocortisone Acetate/Neomycin Sulphate
Polymyxine b (sulfate de)/bacitracine/hydrocortisone (acétate d')/néomycine (sulfate de)

Ont Oph 10000unit/400unit/10mg/5mg
CORTISPORIN (DISC/NON DISP Aug 28/04) 00701904 GSK AEFGVWOnt

Polymyxin B Sulfate/Hydrocortisone Acetate/Neomycin Sulphate
Polymyxine b (sulfate de)/hydrocortisone (acétate d')/néomycine (sulfate de)

Liq Ot 10000unit/10mg/3.5mg
CORTISPORIN 01912828 GSK AEFGVWLiq f
CORTIMYXIN 02230386 SIL AEFGVWf
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52:04:04 Anti-Infectives (Antibiotics)
Anti-infectieux (antibiotiques)

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Polymyxin B Sulfate/Hydrocortisone Acetate/Neomycin Sulphate
Polymyxine b (sulfate de)/hydrocortisone (acétate d')/néomycine (sulfate de)

Sus Oph 10000unit/10mg/3.5mg
CORTISPORIN 02025736 GSK AEFGVWSusp.

Polymyxin B Sulfate/Neomycin Sulphate/Dexamethasone
Polymyxine b (sulfate de)/néomycine (sulfate de)/dexaméthasone

Sus Oph 6000unit/3.5mg/1mg
MAXITROL 00042676 ALC AEFGVWSusp.

Tobramycin
Tobramycine

Liq Oph 0.3%
TOBREX 00513962 ALC AEFGVWLiq f

TOMYCINE (DISC/NON DISP Nov 7/03) 02238708 NVO AEFGVWf
TOBRAMYCIN 02239148 RIP AEFGVWf

pms-TOBRAMYCIN 02239577 PMS AEFGVWf
SAB-TOBRAMYCIN 02241755 SIL AEFGVWf
APO-TOBRAMYCIN 02245698 APX AEFGVWf

Ont Oph 0.3%
TOBREX 00614254 ALC AEFGVWOnt

Tobramycin/Dexamethasone
Tobramycine/dexaméthasone

Ont Oph 0.3%/0.1%
TOBRADEX 00778915 ALC AEFGVWOnt

Sus Oph 0.3%/0.1%
TOBRADEX 00778907 ALC AEFGVWSusp.

52:04:06 Anti-Infectives (Antivirals)
Anti-infectieux (antiviraux)

Trifluridine
Trifluridine

Liq Oph 1%
VIROPTIC 00687456 THR AEFGVWLiq

June / juin 2003Page 137



52:04:08 Anti-Infectives (Sulfonamides)
Anti-infectieux (sulfamidés)

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Sulfacetamide Sodium
Sulfacétamide sodique

Dps Oph 10%
SODIUM SULAMYD 00028053 SCH AEFGVWGttes

Dps Oph 30%
SODIUM SULAMYD (DISC/NON DISP Jan 1/05) 00028061 PMS AEFGVWGttes

Ont Oph 10%
CETAMIDE 00252522 ALC AEFGVWOnt

Sulfacetamide Sodium/Prednisolone Acetate
Sulfacétamide sodique/prednisolone (acétate de)

Dps Oph 10%/0.2%
BLEPHAMIDE 00807788 ALL AEFGVWGttes

Ont Oph 10%/0.2%
BLEPHAMIDE S.O.P. 00307246 ALL AEFGVWOnt
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52:04:12 Anti-Infectives (Miscellaneous)
Anti-infectieux (autres)

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Ofloxacin
Ofloxacine

Liq Oph 0.3%
** OCUFLOX 02143291 ALL AEFGVWLiq

** Requests for coverage of Ocuflox (ofloxacin) will be considered under special authorization. 
Prescriptions written by ophthalmologists do not require special authorization. Les demandes de 
protection pour le Ocuflox (ofloxacine) seront examinées sur autorisation spéciale. Les ordonnances 
des ophtalmologistes ne nécessitent pas une autorisation spéciale.

52:08:00 Anti-Inflammatory Agents
Anti-inflammatoires

Beclomethasone Dipropionate
Béclométhasone (dipropionate de)

Aem Nas 50mcg
VANCENASE (DISC/NON DISP Jan 1/05) 00422053 PMS ABEFGVWAém

Beclomethasone Dipropionate
Béclométhasone (dipropionate de)

Aem Nas 50mcg
RATIO-BECLOMETHASONE AQ 00872318 RPH ABEFGVWAém f

GEN-BECLO AQ 02172712 GPM ABEFGVWf
NU-BECLOMETHASONE AQ 02238577 NXP ABEFGVWf

APO-BECLOMETHASONE AQ 02238796 APX ABEFGVWf

Budesonide
Budésonide

Aem Inh 100mcg
RHINOCORT 02035324 AZE AEFVWAém

Aem Nas 64mcg
RHINOCORT AQUA 02231923 AZE AEFVWAém f
GEN-BUDESONIDE 02241003 GPM AEFVWf

Aem Nas 100mcg
GEN-BUDESONIDE 02230648 GPM AEFGVWAém

Dexamethasone
Dexaméthasone

Dps Oph 0.1%
MAXIDEX 00042560 ALC AEFGVWGttes
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52:08:00 Anti-Inflammatory Agents
Anti-inflammatoires

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Dexamethasone
Dexaméthasone

Ont Oph 0.1%
MAXIDEX 00042579 ALC AEFGVWOnt

Dexamethasone Phosphate Disodium
Dexaméthasone (phosphate disodique)

Dps Oph 0.1%
pms-DEXAMETHASONE SODIUM 00785261 PMS AEFGVWGttes f

DEXAMETHASONE 02212978 RIP AEFGVWf

Flunisolide
Flunisolide

Asp Nas 0.025%
RHINARIS-F 01927167 PMS AEFGVWAsp f

RHINALAR 02162687 HLR AEFGVWf
APO-FLUNISOLIDE 02239288 APX AEFGVWf

Fluorometholone
Fluorométholone

Dps Oph 0.1%
FML 00247855 ALL AEFGVWGttes

Sus Oph 0.25%
FML FORTE 00707511 ALL AEFGVWSusp.

Fluorometholone Acetate
Fluorométholone (acétate de)

Sus Oph 0.1%
FLAREX 00756784 ALC AEFGVWSusp.

Fluticasone Propionate
Fluticasone propionate

Aem Nas 50mcg
FLONASE  AQ 02213672 GSK BEF-18GAém

Hydrocortisone Acetate
Hydrocortisone (acétate d')

Ont Oph 2.5%
CORTAMED 01980661 SIL AEFGVWOnt
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52:08:00 Anti-Inflammatory Agents
Anti-inflammatoires

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Iodochlorhydroxyquin/Flumethasone Pivalate
Iodochlorhydroxyquine/fluméthasone (pivalate de)

Dps Ot 1%/0.02%
LOCACORTEN-VIOFORM 00074454 PAL AEFGVWGttes

Ketorolac Tromethmine
Ketorolac tromethmine

Liq Oph 0.5%
ACULAR 01968300 ALL AEFGVWLiq

Prednisolone Acetate
Prednisolone (acétate de)

Liq Oph 0.12%
PRED MILD 00299405 ALL AEFGVWLiq

Sus Oph 1%
PRED FORTE 00301175 ALL AEFGVWSusp. f

RATIO-PREDNISOLONE 00700401 RPH AEFGVWf

Prednisolone Sodium Phosphate
Prednisolone (phosphate sodique de)

Liq Oph 0.125%
INFLAMASE (DISC/NON DISP June 5/04) 02133296 NVO AEFGVWLiq

Liq Oph 1%
INFLAMASE FORTE 02133318 NVO AEFGVWLiq f

PREDNISOLONE (DISC/NON DISP Dec 31/04) 02213079 RIP AEFGVWf

Propanediol Diacetate/Hydrocortisone Acetate/Acetic Acid/Benzethonium Chloride
Propanédiol (diacétate de)/hydrocortisone (acétate d')/acide acétique/benzéthonium (chlorure)

Liq Ot 3%/1%/2%/0.02%
VOSOL HC 00355038 HOR AEFGVWLiq

Sulfacetamide Sodium/Prednisolone Phosphate Sodium
Sulfacétamide sodique/prednisolone (phosphate sodique de)

Liq Oph 10%/0.25%
VASOCIDIN 02133342 NVO AEFGVWLiq
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52:10:00 Carbonic Anhydrase Inhibitors
Inhibiteurs de l'anhydrase carbonique

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Acetazolamide
Acétazolamide

Src Orl 500mg
DIAMOX 02238073 WAY AEFGVWCapsl.

Tab Orl 250mg
APO-ACETAZOLAMIDE 00545015 APX AEFGVWCo. f

DIAMOX (DISC/NON DISP Dec 12 /04) 02238072 WAY AEFGVWf

Brinzolamide
Brinzolamide

Liq Oph 1%
AZOPT 02238873 ALC AEF+18VLiq

Dorzolamide
Dorzolamide

Dps Oph 2%
TRUSOPT 02216205 FRS AEF+18VWGttes

Dorzolamide Hydrochloride/Timolol Maleate
Dorzolamide (chlorhydrate de)/timolol (maléate de)

Liq Oph 20mg
COSOPT 02240113 FRS AEF+18VLiq

Methazolamide
Méthazolamide

Tab Orl 50mg
NEPTAZANE (DISC/NON DISP May 27/04) 02238071 WAY AEFGVWCo. f

APO-METHAZOLAMIDE 02245882 APX AEFGVWf

52:16:00 Local Anesthetics (E.E.N.T.)
Anesthésiques locaux

Benzydamine Hydrochloride
Benzydamine (chlorhydrate de)

Liq Buc 0.15%
TANTUM 01966065 RIK AEFGVWLiq f

pms-BENZYDAMINE 02229777 PMS AEFGVWf
NOVO-BENZYDAMINE 02229799 NOP AEFGVWf

RATIO-BENZYDAMINE HCL 02230170 RPH AEFGVWf
APO-BENZYDAMINE 02239044 APX AEFGVWf
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52:20:00 Miotics (E.E.N.T.)
Myotiques

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Carbachol
Carbachol

Liq Oph 1.5%
ISOPTO CARBACHOL 00000655 ALC AEFGVWLiq

Liq Oph 3%
ISOPTO CARBACHOL 00000663 ALC AEFGVWLiq

Echothiophate Iodide
Echothiophate (iodure d')

Pws Oph 1.25
PHOSPHOLINE IODIDE (DISC/NON DISP July 1/03) 02238076 WAY AEFGVWPds.

Pws Oph 2.5mg
PHOSPHOLINE IODIDE (DISC/NON DISP Aug 30/03) 02043343 WAY AEFGVWPds.

Pilocarpine Hydrochloride
Pilocarpine (chlorhydrate de)

Dps Oph 1%
ISOPTO CARPINE 00000841 ALC AEFGVWGttes f

DIOCARPINE 02023725 AKN AEFGVWf
PILOCARPINE (DISC/NON DISP Mar 19/04) 02213036 RIP AEFGVWf
PILOCARPINE (DISC/NON DISP Sept 18/03) 02229393 TCH AEFGVWf

PILOCARPINE 02229556 SCN AEFGVWf
MIOCARPINE (DISC/NON DISP Nov 23/03) 02134861 NVO AEFGVW

Dps Oph 2%
ISOPTO CARPINE 00000868 ALC AEFGVWGttes f

DIOCARPINE 02023741 AKN AEFGVWf
PILOCARPINE (DISC/NON DISP Mar 19/04) 02213044 RIP AEFGVWf
PILOCARPINE (DISC/NON DISP Sept 18/03) 02229394 TCH AEFGVWf

PILOCARPINE (DISC/NON DISP Dec 1/03) 02229555 SCN AEFGVWf
MIOCARPINE (DISC/NON DISP Nov 23/03) 02134888 NVO AEFGVW

Dps Oph 4%
ISOPTO CARPINE 00000884 ALC AEFGVWGttes f

DIOCARPINE 02023733 AKN AEFGVWf
PILOCARPINE (DISC/NON DISP Mar 19/04) 02213052 RIP AEFGVWf
PILOCARPINE (DISC/NON DISP Aug 31/03) 02229395 TCH AEFGVWf

PILOCARPINE (DISC/NON DISP Dec 1/03) 02229554 SCN AEFGVWf
MIOCARPINE (DISC/NON DISP July 3/04) 02134896 NVO AEFGVW
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52:20:00 Miotics (E.E.N.T.)
Myotiques

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Pilocarpine Hydrochloride
Pilocarpine (chlorhydrate de)

Dps Oph 6%
ISOPTO CARPINE (DISC/NON DISP July 1/03) 00000892 ALC AEFGVWGttes f

SCHPILOCARPINE 02230239 SCN AEFGVWf
MIOCARPINE (DISC/NON DISP Feb 4/04) 02133334 NVO AEFGVW

Gel Oph 4%
PILOPINE HS 00575240 ALC AEFGVWGel

Liq Oph 0.5%
ISOPTO CARPINE  (DISC/NON DISP Nov 1/03) 00000833 ALC AEFGVWLiq

52:24:00 Mydriatics (E.E.N.T.)
Mydriatiques

Atropine Sulfate
Atropine (sulfate d')

Dps Oph 1%
ISOPTO ATROPINE 00035017 ALC AEFGVWGttes

ATROPINE 01948598 NVO AEFGVW
ATROPISOL (DISC/NON DISP Nov 1/03) 02134853 NVO AEFGVW

Ont Oph 1%
ATROPINE 00252484 ALC AEFGVWOnt

Cyclopentolate Hydrochloride
Cyclopentolate (chlorhydrate de)

Liq Oph 1%
CYCLOGYL 00252506 ALC AEFGVWLiq

Dipivefrin Hydrochloride
Dipivéfrine (chlorhydrate de)

Liq Oph 0.1%
PROPINE 00529117 ALL AEFGVWLiq f

RATIO-DIPIVEFRIN 02032376 RPH AEFGVWf
pms-DIPIVEFRIN 02237868 PMS AEFGVWf

APO-DIPIVEFRIN (DISC/NON DISP Mar 10/05) 02242232 APX AEFGVWf

Homatropine Hydrobromide
Homatropine (bromhydrate d')

Liq Oph 2%
ISOPTO HOMATROPINE 00000779 ALC AEFGVWLiq
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52:24:00 Mydriatics (E.E.N.T.)
Mydriatiques

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Homatropine Hydrobromide
Homatropine (bromhydrate d')

Liq Oph 5%
ISOPTO HOMATROPINE 00000787 ALC AEFGVWLiq
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52:36:00 Miscellaneous (Eent) Drugs
Autres o.r.l.o.

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Apraclonidine Hydrochloride
Apraclonidine (chlorhydrate d')

Liq Oph 0.5%
IOPIDINE 02076306 ALC AEFVWLiq

Betaxolol Hydrochloride
Bétaxolol (chlorhydrate de)

Liq Oph 0.5%
SAB-BETAXOLOL 02235971 SIL AEFGVWLiq

Sus Oph 0.25%
BETOPTIC S 01908448 ALC AEFVWSusp.

Brimonidine Tartrate
Brimonidine Tartrate

Liq Oph 0.2%
ALPHAGAN 02236876 ALL AEFVLiq f

RATIO-BRIMONIDINE 02243026 RPH AEFVf
pms-BRIMONIDINE 02246284 PMS AEFVf

Diclofenac Sodium
Diclofénac sodique

Liq Oph 0.1%
VOLTAREN 01940414 NVO AEFGVWLiq

Latanoprost
Latanoprost

Liq Oph 0.005%
** XALATAN 02231493 PCA AEF+18VLiq

** Xalatan (latanoprost) is a conditional benefit.  Please refer to Appendix IV. Le Xalatan 
(latanoprost) est un médicament assuré à titre exceptionnel . Veuillez consulter l'annexe IV.
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52:36:00 Miscellaneous (Eent) Drugs
Autres o.r.l.o.

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Levobunolol Hydrochloride
Lévobunolol (chlorhydrate de)

Liq Oph 0.25%
BETAGAN 00751286 ALL AEFGVWLiq f

RATIO-BUNOLOL 02031159 RPH AEFGVWf
NOVO-LEVOBUNOLOL 02197456 NOP AEFGVWf

LEVOBUNOLOL 02231714 RIP AEFGVWf
APO-LEVOBUNOLOL 02241575 APX AEFGVWf
SAB-LEVOBUNOLOL 02241715 SIL AEFGVWf

Liq Oph 0.5%
BETAGAN 00637661 ALL AEFGVWLiq f

RATIO-BUNOLOL 02031167 RPH AEFGVWf
NOVO-LEVOBUNOLOL 02197464 NOP AEFGVWf

LEVOBUNOLOL 02231715 RIP AEFGVWf
pms-LEVOBUNOLOL 02237991 PMS AEFGVWf

APO-LEVOBUNOLOL 02241574 APX AEFGVWf
SAB-LEVOBUNOLOL 02241716 SIL AEFGVWf

Levobunolol Hydrochloride/Dipivefrin Hydrochloride
Levobunolol Hydrochloride/Dipivéfrine (chlorhydrate de)

Liq Oph 0.5%/0.1%
PROBETA 02209071 ALL AEFVWLiq

Levocabastine
Lévocabastine

Sus Oph 0.5mg
LIVOSTIN 02131625 NVO AEFGVWSusp.

Pilocarpine Hydrochloride/Timolol Maleate
Pilocarpine (chlorhydrate de)/timolol (maléate de)

Liq Oph 2%/0.5%
TIMPILO 01905082 FRS AEFGVWLiq

Liq Oph 4%/0.5%
TIMPILO 01905090 FRS AEFGVWLiq

Sodium Chloride
Sodium (chlorure de)

Dps Oph 5%
MURO 128 00750824 BSH AEFGVWGttes f

SAB-SODIUM CHLORIDE 02245735 SIL AEFGVWf
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52:36:00 Miscellaneous (Eent) Drugs
Autres o.r.l.o.

52:00 Eye, Ear, Nose and Throat (EENT) Preparations
Médicaments pour yeux, oreilles, nez, gorge (orlo)

Sodium Chloride
Sodium (chlorure de)

Ont Oph 5%
MURO 128 00750816 BSH AEFGVWOnt

Timolol Maleate
Timolol (maléate de)

Dps Oph 0.25%
APO-TIMOP 00755826 APX AEFGVWGttes f

GEN-TIMOLOL 00893773 GPM AEFGVWf
NOVO-TIMOL 02048523 NOP AEFGVWf
pms-TIMOLOL 02083353 PMS AEFGVWf

MED-TIMOLOL 02084317 MED AEFGVWf
TIMOLOL MALEATE 02166712 SIL AEFGVWf

RATIO-TIMOLOL 02240248 RPH AEFGVWf
RHOXAL-TIMOLOL 02241731 RHO AEFGVWf
TIMOPTIC-XE OPH 02171880 FRS AEFGVW

Dps Oph 0.5%
TIMOPTIC OPH 00451207 FRS AEFGVWGttes f

APO-TIMOP 00755834 APX AEFGVWf
GEN-TIMOLOL 00893781 GPM AEFGVWf

NOVO-TIMOL (DISC/NON DISP Jan 1/04) 02048515 NOP AEFGVWf
pms-TIMOLOL 02083345 PMS AEFGVWf

MED-TIMOLOL 02084325 MED AEFGVWf
TIMOLOL MALEATE 02166720 SIL AEFGVWf

RATIO-TIMOLOL 02240249 RPH AEFGVWf
RHOXAL-TIMOLOL 02241732 RHO AEFGVWf
TIMOPTIC-XE OPH 02171899 FRS AEFGVW

Travoprost
Travoprost

Liq Oph 0.004%
**TRAVATAN 02244896 ALC AEF+18VLiq

** Travatan (Travoprost) is a conditional benefit.  Please refer to Appendix IV. Le Travatan 
(Travoprost) est un médicament assuré à titre exceptionnel . Veuillez consulter l'annexe IV.
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56:04:00 Antacids And Adsorbents
Antiacides et adsorbants

56:00 Gastrointestinal Drugs
Gastro-intestinaux

Alginic Acid/Aluminum Hydroxide
Alginique acide/aluminium (hydroxyde d')

Liq Orl 50mg/20mg
GAVISCON 02159767 BEC GLiq

Tab Orl 200mg/80mg
GAVISCON 02159783 BEC GCo.

Aluminum Hydroxide/Magnesium Hydroxide
Aluminium (hydroxyde d')/magnésium (hydroxide de)

Sus Orl 45.6mg/40mg
DIOVOL 01966529 HOR GSusp.

Sus Orl 120mg/60mg
DIOVOL EX 00491217 HOR GSusp.

MAALOX TC 02162369 NNC G

56:08:00 Antidiarrhea Agents
Antidiarrhéiques

Attapulgite/Pectin/Opium Tincture
Attapulgite/pectine/opium (teinture d')

Cap Orl 300mg/71.4mg/12mg
DONNAGEL PG (DISC/NON DISP Apr 17/04) 02041642 WAY AEFGVWCaps

Diphenoxylate Hydrochloride/Atropine Sulfate
Diphénoxylate (chlorhydrate de)/atropine (sulfate d')

Tab Orl 2.5mg/0.025mg
LOMOTIL 00036323 PCA AEFGVWCo.

Lactobacillus Acidophilus
Lactobacillus acidophilus

Cap Orl 1b
BACID 01927906 ERF AEFGVWCaps

Lactobacillus Acidophilus/Lactobacillus Bulgaricus/Streptococcus Thermophilus
Lactobacillus acidophilus/lactobacillus bulgaricus/streptococcus thermophilus

Ecc Orl 0nil/0nil/0nil
FERMALAC (DISC/NON DISP Sept 18/03) 00351547 TCH AEFGVWEcc
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56:08:00 Antidiarrhea Agents
Antidiarrhéiques

56:00 Gastrointestinal Drugs
Gastro-intestinaux

Loperamide Hydrochloride
Lopéramide (chlorhydrate de)

Liq Orl 0.2mg
pms-LOPERAMIDE HYDROCHLORIDE 02016095 PMS AEFGVWLiq f

DIARR-EZE 02192667 PMS AEFGVWf

Tab Orl 2mg
NOVO-LOPERAMIDE 02132591 NOP AEFGVWCo. f

IMODIUM 02183862 MCL AEFGVWf
APO-LOPERAMIDE 02212005 APX AEFGVWf

LOPERACAP 02228343 ICN AEFGVWf
pms-LOPERAMIDE 02228351 PMS AEFGVWf

DIARR-EZE 02229552 PMS AEFGVWf
RHOXAL-LOPERAMIDE 02233998 RHO AEFGVWf

56:16:00 Digestants
Digestifs

Lipase/Amylase/Protease
Lipase/amylase/Protéase

Cap Orl 4000unit/20000unit/25000unit
PANCREASE 02242374 JAN BEFGEcc

Cap Orl 8000unit/30000unit/30000unit
COTAZYM 00263818 ORG BEFGCaps

Ecc Orl 4000unit/12000unit/12000unit
PANCREASE MT 4 00789445 JAN BEFGEcc

Ecc Orl 5000unit/33200unit/37500unit
CREON 5 02239007 SPH BEFGEcc

Ecc Orl 8000unit/30000unit/30000unit
COTAZYM ECS 8 00502790 ORG BEFGEcc

Ecc Orl 10000unit/33200unit/37500unit
CREON 10 02200104 SPH BEFGEcc

Ecc Orl 10000unit/30000unit/30000unit
PANCREASE MT 10 00789437 JAN BEFGEcc

Ecc Orl 16000unit/48000unit/48000unit
PANCREASE MT 16 00789429 JAN BEFGEcc
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56:16:00 Digestants
Digestifs

56:00 Gastrointestinal Drugs
Gastro-intestinaux

Lipase/Amylase/Protease
Lipase/amylase/Protéase

Ecc Orl 20000unit/55000unit/55000unit
COTAZYM ECS 20 00821373 ORG BEFGEcc

CREON 20 02239008 SPH BEFG

Ecc Orl 25000unit/74000unit/62500unit
CREON 25 01985205 SPH BEFGEcc

Pwr Orl 24unit/100unit/100unit
VIOKASE 02230020 AXC BEFGPd.

Tab Orl 8000unit/30000unit/30000unit
VIOKASE 02230019 AXC BEFGCo.

Lipolytic Enzyme
Enzyme lipolytique

Tab Orl 60,000unit
VIOKASE 02241933 AXC GCo.

Lipolytic Enzyme/Amylase/Protease
Enzyme lipolytique/amylase/protéase

Cap Orl 12000/39000/39000units
ULTRASE MT 12 02045834 AXC BCaps

Cap Orl 20000/65000/65000units
ULTRASE MT 20 02045869 AXC BCaps

Lipolytic Enzyme/Bile Salts/Cellulase/Amylase/Protease
Enzyme lipolytique/sels biliaires/cellulase/amylase/protéase

Cap Orl 8000unit/65mg/2mg/30000unit/30000unit
COTAZYM 65B 00456233 ORG BEFGCaps

Lipolytic Enzyme/Cellulase/Protease
Enzyme lipolytique/cellulase/protéase

Cap Orl 8000unit/20000unit/20000unit
ULTRASE MS 4 02203324 JOU BCaps
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56:22:00 Antiemetics
Anti-emétiques

56:00 Gastrointestinal Drugs
Gastro-intestinaux

Dimenhydrinate
Dimenhydrinate

Liq Im 50mg
GRAVOL 00013579 HOR WLiq

DIMENHYDRINATE IM 00392537 SIL W
DIMENHYDRINATE 00705519 AZE W

Sup Rt 50mg
GRAVOL 00013595 HOR GSupp.

Syr Orl 3mg
GRAVOL 00230197 HOR GSir.

Tab Orl 15mg
GRAVOL 00511196 HOR GCo.

Doxylamine Succinate/Pyridoxine Hydrochloride
Doxylamine succinate/pyridoxine (chlorhydrate de)

Srt Orl 10mg/10mg
DICLECTIN 00609129 DUI EFCo.L.C

Granisetron Hydrochloride
Granisétron (chorhydrate de)

Tab Orl 1mg
KYTRIL 02185881 HLR AEFGVCo.

Meclizine Hydrochloride
Méclizine (chlorhydrate de)

Tab Orl 25mg
BONAMINE 00220442 CHC AEFGVWCo.

Nabilone
Nabilone

Cap Orl 1mg
CESAMET 00548375 ICN AEFGVWCaps

Ondansetron Hydrochloride
Ondansétron dihydraté (chlorhydrate d')

Liq Iv 2mg
ZOFRAN 01911821 GSK WLiq
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56:40:00 Miscellaneous G.I. Drugs
Divers gastro-intestinaux

56:00 Gastrointestinal Drugs
Gastro-intestinaux

5-Aminosalicylic Acid
5-aminosalicylique (acide)

Ect Orl 400mg
ASACOL 01997580 PGP AEFGVWCo.Ent.

Ect Orl 500mg
MESASAL 01914030 GSK AEFGVWCo.Ent.

SALOFALK 02112787 AXC AEFGVW

Srt Orl 250mg
PENTASA 02099675 FEI AEFGVWCo.L.C

Srt Orl 500mg
PENTASA 02099683 FEI AEFGVWCo.L.C

Sup Rt 1gm
PENTASA 02153564 FEI AEFGVWSupp.

Sup Rt 250mg
SALOFALK 02112752 AXC AEFGVWSupp.

Sup Rt 500mg
SALOFALK 02112760 AXC AEFGVWSupp.

Sup Rt 1000mg
SALOFALK 02242146 AXC AEFGVSupp.

Sus Rt 1gm
PENTASA 02153521 FEI AEFGVWSusp.

Sus Rt 2gm
SALOFALK 02112795 AXC AEFGVWSusp.

Sus Rt 4gm
PENTASA 02153556 FEI AEFGVWSusp.

Sus Rt 66.66666mg
SALOFALK 02112809 AXC AEFGVWSusp.
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56:40:00 Miscellaneous G.I. Drugs
Divers gastro-intestinaux

56:00 Gastrointestinal Drugs
Gastro-intestinaux

Cimetidine
Cimétidine

Tab Orl 200mg
NOVO-CIMETINE 00582409 NOP ABEFGVWCo. f
APO-CIMETIDINE 00584215 APX ABEFGVWf

NU-CIMET 00865796 NXP ABEFGVWf
GEN-CIMETIDINE (DISC/NON DISP May 10/04) 02227436 GPM ABEFGVWf

pms-CIMETIDINE (DISC/NON DISP Jan 1/05) 02229717 PMS ABEFGVWf

Tab Orl 300mg
APO-CIMETIDINE 00487872 APX ABEFGVWCo. f

PEPTOL 00546240 HOR ABEFGVWf
NOVO-CIMETINE 00582417 NOP ABEFGVWf

NU-CIMET 00865818 NXP ABEFGVWf
TAGAMET (DISC/NON DISP Oct 1/03) 01916815 GSK ABEFGVWf

GEN-CIMETIDINE 02227444 GPM ABEFGVWf
pms-CIMETIDINE 02229718 PMS ABEFGVWf

Tab Orl 400mg
PEPTOL 00568449 HOR ABEFGVWCo. f

APO-CIMETIDINE 00600059 APX ABEFGVWf
NOVO-CIMETINE 00603678 NOP ABEFGVWf

NU-CIMET 00865826 NXP ABEFGVWf
TAGAMET (DISC/NON DISP Oct 1/03) 01916785 GSK ABEFGVWf

GEN-CIMETIDINE 02227452 GPM ABEFGVWf
pms-CIMETIDINE 02229719 PMS ABEFGVWf

Tab Orl 600mg
PEPTOL 00584282 HOR ABEFGVWCo. f

APO-CIMETIDINE 00600067 APX ABEFGVWf
NOVO-CIMETINE 00603686 NOP ABEFGVWf

NU-CIMET 00865834 NXP ABEFGVWf
TAGAMET (DISC/NON DISP Oct 1/03) 01916777 GSK ABEFGVWf

GEN-CIMETIDINE 02227460 GPM ABEFGVWf
pms-CIMETIDINE 02229720 PMS ABEFGVWf

Tab Orl 800mg
NOVO-CIMETINE 00663727 NOP ABEFGVWCo. f
APO-CIMETIDINE 00749494 APX ABEFGVWf

pms-CIMETIDINE (DISC/NON DISP Jan 1/05) 02229721 PMS ABEFGVWf
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56:40:00 Miscellaneous G.I. Drugs
Divers gastro-intestinaux

56:00 Gastrointestinal Drugs
Gastro-intestinaux

Cimetidine Hydrochloride
Cimétidine (chlorhydrate de)

Liq Orl 60mg
APO-CIMETIDINE 02243085 APX AEFGVWLiq

Domperidone Maleate
Dompéridone (maléate de)

Tab Orl 10mg
MOTILIUM (DISC/NON DISP Jan 15/04) 00855820 JAN AEFGVWCo. f

RATIO-DOMPERIDONE 01912070 RPH AEFGVWf
APO-DOMPERIDONE 02103613 APX AEFGVWf

NOVO-DOMPERIDONE 02157195 NOP AEFGVWf
MOTILIDONE (DISC/NON DISP Feb 7/04) 02230473 TCH AEFGVWf

NU-DOMPERIDONE 02231477 NXP AEFGVWf
pms-DOMPERIDONE 02236466 PMS AEFGVWf

Metoclopramide Hydrochloride
Métoclopramide (chlorhydrate de)

Liq Im 5mg
METOCLOPRAMIDE 02185431 SIL WLiq

Syr Orl 1mg
pms-METOCLOPRAMIDE 02230433 PMS AEFGVWSir.

Tab Orl 5mg
APO-METOCLOP 00842826 APX AEFGVWCo. f

NU-METOCLOPRAMIDE-5 02143275 NXP AEFGVWf
pms-METOCLOPRAMIDE 02230431 PMS AEFGVWf

Tab Orl 10mg
APO-METOCLOP 00842834 APX AEFGVWCo. f

REGLAN (DISC/NON DISP Mar 1/04) 02043521 WAY AEFGVWf
NU-METOCLOPRAMIDE-10 02143283 NXP AEFGVWf

pms-METOCLOPRAMIDE-10 02230432 PMS AEFGVWf

Misoprostol
Misoprostol

Tab Orl 100mcg
CYTOTEC 00813966 PCA AEFGVWCo. f

NOVO-MISOPROSTOL 02240754 NOP AEFGVWf
APO-MISOPROSTOL 02244022 APX AEFGVWf
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56:40:00 Miscellaneous G.I. Drugs
Divers gastro-intestinaux

56:00 Gastrointestinal Drugs
Gastro-intestinaux

Misoprostol
Misoprostol

Tab Orl 200mcg
CYTOTEC 00632600 PCA AEFGVWCo. f

NOVO-MISOPROSTOL 02240755 NOP AEFGVWf
APO-MISOPROSTOL 02244023 APX AEFGVWf
pms-MISOPROSTOL 02244125 PMS AEFGVWf

Olsalazine Sodium
Olsalazine sodique

Cap Orl 250mg
DIPENTUM 02063808 PCA AEFGVWCaps
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56:40:00 Miscellaneous G.I. Drugs
Divers gastro-intestinaux

56:00 Gastrointestinal Drugs
Gastro-intestinaux

Ranitidine Hydrochloride
Ranitidine (chlorydrate de)

Liq Im 25mg
ZANTAC 02212366 GSK WLiq

Tab Orl 150mg
**APO-RANITIDINE 00733059 APX AEFVCo. f
**NOVO-RANIDINE 00828564 NOP AEFVf

**RATIO-RANITIDINE 00828823 RPH AEFVf
**NU-RANIT 00865737 NXP AEFVf

**GEN-RANITIDINE 02207761 GPM AEFVf
**ZANTAC 02212331 GSK AEFVf

**RANITIDINE 02230003 PRE AEFVf
**SCHEINPHARM RANITIDINE (DISC/NON DISP Jan 1/05) 02241598 PMS AEFVf

**pms-RANITIDINE 02242453 PMS AEFVf
**RHOXAL-RANITIDINE 02243229 RHO AEFVf

Tab Orl 300mg
**APO-RANITIDINE 00733067 APX AEFVCo. f
**NOVO-RANIDINE 00828556 NOP AEFVf

**RATIO-RANITIDINE 00828688 RPH AEFVf
**NU-RANIT 00865745 NXP AEFVf

**GEN-RANITIDINE 02207788 GPM AEFVf
**ZANTAC 02212358 GSK AEFVf

**RANITIDINE 02230004 PRE AEFVf
**SCHEINPHARM RANITIDINE (DISC/NON DISP Jan 1/05) 02241599 PMS AEFVf

**pms-RANITIDINE 02242454 PMS AEFVf
**RHOXAL-RANITIDINE 02243230 RHO AEFVf

**Ranitidine Hydrochloride is a regular benefit for beneficiaries age 65 and over.  Claims for Ranitidine for beneficiaries 
under age 65, who have had a claim for warfarin, phenytoin, theophylline or cyclosporin within the previous 6 months, will 
be automatically reimbursed.  Physicians may apply for coverage through special authorization for other beneficiaries.
Le chlorhydrate de Ranitidine est un médicament assuré habituel pour les bénéficiaires de 65 ans et plus. Les demandes de 
règlement relatives au Ranitidine pour les bénéficiaires de moins de 65 ans qui ont présenté une demande de règlement 
pour la warfarine, la phénytoïne, la théophylline ou la cyclosporine au cours des six derniers mois seront remboursés 
systématiquement. Les médecins peuvent présenter une demande en vertu du processus d'autorisation spéciale pour les 
autres bénéficiaires.

Sucralfate
Sucralfate

Sus Orl 200mg
SULCRATE PLUS 02103567 AVE AEFGVWSusp.
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56:40:00 Miscellaneous G.I. Drugs
Divers gastro-intestinaux

56:00 Gastrointestinal Drugs
Gastro-intestinaux

Sucralfate
Sucralfate

Tab Orl 1gm
NOVO-SULCRATE 02045702 NOP AEFGVWCo. f

SULCRATE 02100622 AVE AEFGVWf
APO-SUCRALFATE 02125250 APX AEFGVWf

NU-SUCRALFATE 02134829 NXP AEFGVWf
pms-SUCRALFATE 02238209 PMS AEFGVWf

Sulfasalazine
Sulfasalazine

Ect Orl 500mg
S.A.S. ENTERIC-500 00445126 ICN AEFGVWCo.Ent.
SALAZOPYRIN EN 02064472 PCA AEFGVW

Tab Orl 500mg
RATIO-SULFASALAZINE 00685933 RPH AEFGVWCo.

SALAZOPYRIN 02064480 PCA AEFGVW

Trimebutine Maleate
Trimébutine (maléate de)

Tab Orl 100mg
MODULON (DISC/NON DISP Aug 19/04) 00587869 AXC AEFGVWCo. f

APO-TRIMEBUTINE 02245663 APX AEFGVWf

Tab Orl 200mg
MODULON 00803499 AXC AEFGVWCo. f

APO-TRIMEBUTINE 02245664 APX AEFGVWf
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60:00 Gold Compounds
Sels d'or

Auranofin
Auranofine

Cap Orl 3mg
RIDAURA 01916823 PAL AEFGVWCaps

Aurothioglucose
Aurothioglucose

Sus Im 50mg
SOLGANAL (DISC/NON DISP Sept 9/04) 00855774 SNS AEFGVWSusp. *

Sodium Aurothiomalate
Sodium (aurothiomalate de)

Liq Im 10mg
MYOCHRYSINE 01927620 AVE AEFGVWLiq *

Liq Im 25mg
MYOCHRYSINE 01927612 AVE AEFGVWLiq *

Liq Im 50mg
MYOCHRYSINE 01927604 AVE AEFGVWLiq *
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64:00 Heavy Metal Antagonists
Antidotes des métaux lourds

Deferoxamine Mesylate
Déféroxamine (mésylate de)

Pws Im 500mg
DESFERAL 01981242 NVR WPds. f

DESFERRIOXAMINE 02241600 FAU Wf
pms-DEFEROXAMINE 02242055 PMS Wf

Penicillamine
Pénicillamine

Cap Orl 125mg
CUPRIMINE 00497894 FRS AEFGVWCaps

Cap Orl 250mg
CUPRIMINE 00016055 FRS AEFGVWCaps

Tab Orl 250mg
DEPEN 00511641 HOR AEFGVWCo.
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Corticostéroédes

68:00 Hormones and Synthetic Substitutes
Hormones et substituts

Beclomethasone Dipropionate
Béclométhasone (dipropionate de)

Aem Inh 50mcg
VANCERIL 00374407 SCH ABEFGVWAém

RATIO-BECLOMETHASONE DIPROPIONATE 00872334 RPH ABEFGVW
QVAR 02242029 RIK ABEFGVW

Aem Inh 100mcg
QVAR 02242030 RIK ABEFGVWAém

Betamethasone 21-Acetate/Betamethasone Disodium Phosphate
Betamethasone 21-acetate/bétaméthasone (phosphate disodique de)

Sus Ia 3mg/3mg
CELESTONE SOLUSPAN 00028096 SCH AEFGVWSusp. *

Betamethasone Disodium Phosphate
Bétaméthasone (phosphate disodique de)

Enm Rt 0.05mg
BETNESOL 02060884 SHI AEFGVWLav.

Tab Orl 0.5mg
BETNESOL 02063190 SHI AEFGVWCo.

Budesonide
Budésonide

Aem Inh 100mcg
PULMICORT TURBUHALER 00852074 AZE ABEFGVWAém

Aem Inh 200mcg
PULMICORT TURBUHALER 00851752 AZE ABEFGVWAém

Aem Inh 400mcg
PULMICORT TURBUHALER 00851760 AZE ABEFGVWAém

Sus Inh 0.25mg
PULMICORT NEBUAMP 01978918 AZE ABEFGVWSusp.

Sus Inh 0.5mg
PULMICORT NEBUAMP 01978926 AZE ABEFGVWSusp.

June / juin 2003Page 161



68:04:00 Adrenals
Corticostéroédes

68:00 Hormones and Synthetic Substitutes
Hormones et substituts

Cortisone Acetate
Cortisone (acétate de)

Tab Orl 5mg
CORTONE (DISC/NON DISP July 29/04) 00016438 FRS AEFGVWCo.

Tab Orl 25mg
CORTONE (DISC/NON DISP Jan 7/04) 00016446 FRS AEFGVWCo. f

CORTISONE 00280437 ICN AEFGVWf

Dexamethasone
Dexaméthasone

Tab Orl 0.5mg
DECADRON (DISC/NON DISP July 29/04) 00016462 FRS AEFGVWCo. f

pms-DEXAMETHASON 01964976 PMS AEFGVWf
RATIO-DEXAMETHASONE 02240684 RPH AEFGVWf

DEXASONE 00295094 ICN AEFGVW

Tab Orl 4mg
DECADRON (DISC/NON DISP Mar 10/05) 00354309 FRS AEFGVWCo. f

pms-DEXAMETHASON 01964070 PMS AEFGVWf
RATIO-DEXAMETHASONE 02240687 RPH AEFGVWf

DEXASONE 00489158 ICN AEFGVW

Dexamethasone Phosphate Disodium
Dexaméthasone (phosphate disodique)

Liq Im 4mg
DEXAMETHASONE SODIUM PHOSPHATE 00664227 SIL AEFGVWLiq f*
DEXAMETHASONE SODIUM PHOSPHATE 01977547 CYI AEFGVWf*

pms-DEXAMETHASONE SODIUM PHOS. (DISC/NON DISP July 1/03) 00751863 PMS AEFGVW*

Fludrocortisone Acetate
Fludrocortisone (acétate de)

Tab Orl 0.1mg
FLORINEF 02086026 SHI AEFGVWCo.

Hydrocortisone Acetate
Hydrocortisone (acétate d')

Enm Rt 1.66666mg
HYCORT 00230316 ICN AEFGVWLav.

CORTENEMA 02112736 AXC AEFGVW

Tab Orl 10mg
CORTEF 00030910 PCA AEFGVWCo.
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Corticostéroédes
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Hormones et substituts

Hydrocortisone Acetate
Hydrocortisone (acétate d')

Tab Orl 20mg
CORTEF 00030929 PCA AEFGVWCo.

Hydrocortisone Sodium Succinate
Hydrocortisone (succinate sodique d')

Pws Im 100mg
SOLU-CORTEF 00030600 PCA WPds.

Methylprednisolone
Méthylprednisolone

Tab Orl 4mg
MEDROL 00030988 PCA AEFGVWCo.

Tab Orl 16mg
MEDROL 00036129 PCA AEFGVWCo.

Methylprednisolone Acetate
Méthylprednisolone (acétate de)

Sus Ia 20mg
DEPO-MEDROL 01934325 PCA AEFGVWSusp. *

Sus Ia 80mg
DEPO-MEDROL 00030767 PCA AEFGVWSusp. *
DEPO-MEDROL 01934341 PCA AEFGVW*

Sus Ibu 40mg
DEPO-MEDROL 00030759 PCA AEFGVWSusp. *
DEPO-MEDROL 01934333 PCA AEFGVW*

Methylprednisolone Acetate/Lidocaine Hydrochloride
Méthylprednisolone (acétate de)/lidocaane (chlorhydrate de)

Sus Ia 40mg/10mg
DEPO-MEDROL W LIDOCAINE 00260428 PCA AEFGVWSusp. *

Methylprednisolone Sodium Succinate
Méthylprednisolone (succinate sodique de)

Pws Im 1gm
SOLU-MEDROL 02063697 PCA WPds.

Pws Im 500mg
SOLU-MEDROL 02063700 PCA WPds.
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68:00 Hormones and Synthetic Substitutes
Hormones et substituts

Prednisolone Sodium Phosphate
Prednisolone (phosphate sodique de)

Liq Orl 1mg
PEDIAPRED 02230619 AVE AEFGVWLiq f

pms-PREDNISOLONE 02245532 PMS AEFGVWf

Prednisone
Prednisone

Tab Orl 1mg
WINPRED 00271373 ICN AEFGVWCo.

APO-PREDNISONE 00598194 APX AEFGVW

Tab Orl 5mg
NOVO-PREDNISONE 00021695 NOP ABEFGVWCo. f

APO-PREDNISONE 00312770 APX ABEFGVWf

Tab Orl 50mg
NOVO-PREDNISONE 00232378 NOP AEFGVWCo. f

APO-PREDNISONE 00550957 APX AEFGVWf

Salmeterol/Fluticasone Propionate
Salmeterol/Fluticasone propionate

Aem Inh 50mcg
FLOVENT METERED DOSE 02244291 GSK ABEFGVWAém

Aem Inh 125mcg
FLOVENT 02213605 GSK ABEFGVWAém

FLOVENT METERED DOSE 02244292 GSK ABEFGVW

Aem Inh 250mcg
FLOVENT 02213613 GSK ABEFGVWAém

FLOVENT METERED DOSE 02244293 GSK ABEFGVW

Pwr Inh 250mcg
FLOVENT DISKUS 02237246 GSK AEFVWPd.

Pwr Inh 500mcg
FLOVENT DISKUS 02237247 GSK AEFVWPd.

Triamcinolone
Triamcinolone

Tab Orl 2mg
ARISTOCORT (DISC/NON DISP Dec 1/03) 02194082 GLS AEFGVWCo.
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68:00 Hormones and Synthetic Substitutes
Hormones et substituts

Triamcinolone Hexacetonide
Triamcinolone (hexacétonide de)

Sus Ia 20mg
ARISTOSPAN 02194155 GLS WSusp.

Trimcinolone
Trimcinolone

Tab Orl 4mg
ARISTOCORT 02194090 GLS AEFGVWCo.

68:08:00 Androgens
Androgènes

Danazol
Danazol

Cap Orl 100mg
CYCLOMEN 02018152 SNS AEFVWCaps

Cap Orl 200mg
CYCLOMEN 02018160 SNS AEFVWCaps

Fluoxymesterone
Fluoxymestérone

Tab Orl 5mg
HALOTESTIN (DISC/NON DISP Jan 1/04) 00030902 PCA AEFGVWCo.

Nandrolone Decanoate
Décanoate (nandrolone de)

Liq Im 100mg
DECA-DURABOLIN 00270687 ORG WLiq

Testosterone Cypionate
Testosterone Cypionate

Liq Im 100mg
DEPO-TESTOSTERONE 00030783 PCA WLiq

Testosterone Enanthate
Énanthate (testostérone de)

Liq Im 200mg
DELATESTRYL 00029246 THR WLiq

June / juin 2003Page 165



68:12:00 Contraceptives
Anovulants

68:00 Hormones and Synthetic Substitutes
Hormones et substituts

Desogestrel/Ethinyl Estradiol
Desogestrel/éthinylestradiol

Tab Orl 0.15mg/0.03mg
MARVELON (28) 02042479 ORG EFGVCo. *
MARVELON (21) 02042487 ORG EFGV*

Ethinyl Estradiol/Ethynodiol Diacetate
Ethinylestradiol/ethynodiol (diacétate d')

Tab Orl 30mcg/2mg
DEMULEN 30 (21) 00469327 SEA EFGVCo. *
DEMULEN 30 (28) 00471526 SEA EFGV*

Ethinyl Estradiol/Norethindrone Acetate
Ethinylestradiol/norethindrone acetate

Tab Orl 20mcg/1mg
MINESTRIN 1/20 (21) 00315966 PFI EFGVCo. *
MINESTRIN 1/20 (28) 00343838 PFI EFGV*

Ethinyl Estradiol/Norgestrel
Ethinylestradiol/norgestrel

Tab Orl 0.05mg/0.25mg
OVRAL (21) 02043033 WAY EFGVCo. *
OVRAL (28) 02043041 WAY EFGV*

Levonorgestrel
Lévonogestrel

Tab Orl 0.75mg
PLAN B 02241674 PAL EFGCo.

Levonorgestrel/Ethinyl Estradiol
Lévonogestrel/éthinylestradiol

Tab Orl 0.15mg/0.03mg
MIN-OVRAL (21) 02042320 WAY EFGVCo. *
MIN-OVRAL (28) 02042339 WAY EFGV*
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68:00 Hormones and Synthetic Substitutes
Hormones et substituts

Levonorgestrel/Levonorgestrel/Levonorgestrel/Ethinyl Estradiol/Ethinyl Estradiol/Ethinyl Estradiol
Lévonogestrel/lévonogestrel/lévonogestrel/éthinylestradiol/éthinylestradiol/éthinylestradiol

Tab Orl 125mcg/75mcg/50mcg/40mcg/30mcg/30mcg
TRIQUILAR (28) 00707503 BEX EFGVCo. *
TRIQUILAR (21) 00707600 BEX EFGV*
TRIPHASIL (21) 02043726 WAY EFGV*
TRIPHASIL (28) 02043734 WAY EFGV*

ALESSE (21) 02236974 WAY EFGV*
ALESSE (28) 02236975 WAY EFGV*

Norethindrone
Noréthindrone

Tab Orl 0.35mg
MICRONOR (28) 00037605 JAN EFGVCo. *

Norethindrone Acetate/Ethinyl Estradiol
Noréthindrone acetate/éthinylestradiol

Tab Orl 1.5mg/0.03mg
LOESTRIN 1.5/30 (21) 00297143 PFI EFGVCo. *
LOESTRIN 1.5/30 (28) 00353027 PFI EFGV*

Norethindrone/Ethinyl Estradiol
Noréthindrone/éthinylestradiol

Tab Orl 0.5mg/0.035mg
ORTHO 0.5/35 (21) 00317047 JAN EFGVCo. *
ORTHO 0.5/35 (28) 00340731 JAN EFGV*

BREVICON (21) 02187086 PCA EFGV*
BREVICON (28) 02187094 PCA EFGV*

Tab Orl 1mg/0.035mg
ORTHO 1/35 (28) 00372838 JAN EFGVCo. *
ORTHO 1/35 (21) 00372846 JAN EFGV*

BREVICON 1/35 (21) 02189054 PCA EFGV*
BREVICON 1/35 (28) 02189062 PCA EFGV*

SELECT 1/35 (21) 02197502 PCA EFGV*
SELECT 1/35 (28) 02199297 PCA EFGV*

Norethindrone/Mestranol
Noréthindrone/mestranol

Tab Orl 1mg/0.05mg
ORTHO-NOVUM 1/50 (21) 00022608 JAN EFGVCo. *
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Norethindrone/Norethindrone/Ethinyl Estradiol/Ethinyl Estradiol
Noréthindrone/noréthindrone/éthinylestradiol/éthinylestradiol

Tab Orl 1mg/0.5mg/0.035mg/0.035mg
SYNPHASIC (21) 02187108 PCA EFGVCo. *
SYNPHASIC (28) 02187116 PCA EFGV*

Norethindrone/Norethindrone/Norethindrone/Ethinyl Estradiol/Ethinyl Estradiol/Ethinyl Estradiol
Noréthindrone/noréthindrone/noréthindrone/éthinylestradiol/éthinylestradiol/éthinylestradiol

Tab Orl 1mg/0.75mg/0.5mg/0.035mg/0.035mg/0.035mg
ORTHO 7/7/7 (21) 00602957 JAN EFGVCo. *
ORTHO 7/7/7 (28) 00602965 JAN EFGV*

Norgestimate/Norgestimate/Norgestimate/Estradiol/Estradiol/Estradiol
Norgestimate/norgestimate/norgestimate/estradiol/estradiol/estradiol

Tab Orl 0.25mg/0.215mg/0.18mg/0.035mg/0.035mg/0.035mg
TRI-CYCLEN (21) 02028700 JAN EFGVCo. *
TRI-CYCLEN (28) 02029421 JAN EFGV*

68:16:00 Estrogens
Oestrogènes

Conjugated Estrogens
Estrogænes (conjugués)

Crm Vag 0.625mg
PREMARIN 02043440 WAY AEFGVWCr.

Tab Orl 0.3mg
PREMARIN 02043394 WAY AEFGVWCo.

CES 02230891 ICN AEFVW

Tab Orl 0.625mg
CES 00265470 ICN AEFGVWCo.

PREMARIN 02043408 WAY AEFGVW

Tab Orl 0.9mg
PREMARIN 02043416 WAY AEFGVWCo.

CES 02230892 ICN AEFVW

Tab Orl 1.25mg
CES 00265489 ICN AEFGVWCo.

PREMARIN 02043424 WAY AEFGVW
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68:00 Hormones and Synthetic Substitutes
Hormones et substituts

Dienestrol
Diénoestrol

Crm Vag 0.01%
ORTHO-DIENESTROL (DISC/NON DISP July 1/03) 00441295 JAN AEFGVWCr.

Diethylstilbestrol
Diéthylstilboestrol

Tab Orl 1mg
STILBESTROL 02091461 WLS AEFGVWCo.

Diethylstilbestrol Diphosphate Sodium
Diéthylstilboestrol (diphosphate sodique de)

Tab Orl 100mg
HONVOL 00013781 HOR AEFGVWCo.

Estradiol
Estradiol

Ins Vag 2mg
ESTRING 02168898 PCA AEFVIns

Estradiol - 17ß
Estradiol - 17ß

Gel Trd 0.06%
ESTROGEL 02238704 SCH AEFVGel

Srd Trd 2mg
ESTRADERM-25 00756849 NVR AEFGVWSrd

Srd Trd 3.9mg
CLIMARA 02231509 BEX AEFVSrd

Srd Trd 4mg
ESTRADERM-50 00756857 NVR AEFGVWSrd

Srd Trd 7.8mg
CLIMARA 02231510 BEX AEFVSrd

Srd Trd 8mg
ESTRADERM-100 00756792 NVR AEFGVWSrd

Tab Orl 1mg
ESTRACE 02148587 SHI AEFGVWCo.
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68:00 Hormones and Synthetic Substitutes
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Estradiol - 17ß
Estradiol

Tab Orl 2mg
ESTRACE 02148595 SHI AEFGVWCo.

Estradiol Valerate
Estradiol (valérianate d')

Liq Im 10mg
DELESTROGEN 00029238 THR AEFGVWLiq *

Estropipate
Estropipate

Tab Orl 0.625mg
OGEN 02089793 PCA AEFVWCo.

Tab Orl 1.25mg
OGEN 02089769 PCA AEFGVWCo.

Tab Orl 2.5mg
OGEN 02089777 PCA AEFGVWCo.

68:20:08 Antidiabetic Agents (Insulins)
Insulines anti-diabétiques

Insulin Human Biosynthetic/Insulin Isophane Human Biosynthetic
Insuline humaine biosynthétique/insuline isophane humaine biosynthétique

Sus Sc 10unit/90unit
HUMULIN 10/90 (DISC/NON DISP July 1/03) 00889113 LIL AEFGVWSusp. *
HUMULIN 10/90 (DISC/NON DISP July 1/03) 01962639 LIL AEFGVW*

NOVOLIN GE 10/90 (PENFILL) 02024292 NNO AEFGVW*

Sus Sc 20unit/80unit
HUMULIN 20/80 (DISC/NON DISP July 1/03) 00889105 LIL AEFGVWSusp. *

HUMULIN 20/80 (CARTRIDGE) 01962655 LIL AEFGVW*
NOVOLIN GE 20/80 (PENFILL) 02024306 NNO AEFGVW*

Sus Sc 30unit/70unit
HUMULIN 30/70 00795879 LIL AEFGVWSusp. *

HUMULIN 30/70 (CARTRIDGE) 01959212 LIL AEFGVW*
NOVOLIN GE 30/70 02024217 NNO AEFGVW*

NOVOLIN GE 30/70 (PENFILL) (DISC/NON DISP June 1/05) 02025248 NNO AEFGVW*
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Insulin Human Biosynthetic/Insulin Isophane Human Biosynthetic
Insuline humaine biosynthétique/insuline isophane humaine biosynthétique

Sus Sc 40unit/60unit
HUMULIN 40/60 (DISC/NON DISP Jan 1/04) 00889091 LIL AEFGVWSusp. *

HUMULIN 40/60 (CARTRIDGE) (DISC/NON DISP July 1/03) 01962647 LIL AEFGVW*
NOVOLIN GE 40/60 (PENFILL) 02024314 NNO AEFGVW*

Sus Sc 50unit/50unit
HUMULIN 50/50 (DISC/NON DISP July 1/03) 00889121 LIL AEFGVWSusp. *

HUMULIN 50/50 (CARTRIDGE) (DISC/NON DISP July 1/03) 01962663 LIL AEFGVW*
NOVOLIN GE 50/50 (PENFILL) 02024322 NNO AEFGVW*

Insulin Isophane Human Biosynthetic
Insuline isophane humaine biosynthétique

Sus Sc 100unit
HUMULIN N 00587737 LIL AEFGVWSusp. *

HUMULIN N (CARTRIDGE) 01959239 LIL AEFGVW*
NOVOLIN GE NPH 02024225 NNO AEFGVW*

NOVOLIN GE NPH (PENFILL) (DISC/NON DISP June 1/05) 02024268 NNO AEFGVW*

Insulin Isophane Nph (Pork)
Insuline isophane nph (porc)

Liq Sc 100unit
ILETIN II NPH 00514551 LIL AEFGVWLiq *

Insulin Zinc Crystalline (Pork)
Insuline zinc cristalline (porc)

Liq Sc 100unit
ILETIN II REGULAR 00513644 LIL AEFGVWLiq *

Lla Sc 100unit
ILETIN II LENTE 00514535 LIL AEFGVWSusp. *

Insulin Zinc Human Biosynthetic
Insuline bio-synthétique de séquence humaine

Liq Sc 100unit
HUMULIN R 00586714 LIL AEFGVWLiq *

HUMULIN R (CARTRIDGE) 01959220 LIL AEFGVW*
NOVOLIN GE TORONTO 02024233 NNO AEFGVW*

NOVOLIN GE TORONTO (PENFILL) (DISC/NON DISP June 1/05) 02024284 NNO AEFGVW*
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Insulin Zinc Human Biosynthetic
Insuline bio-synthétique de séquence humaine

Lla Sc 100unit
HUMULIN L 00646148 LIL AEFGVWSusp. *

NOVOLIN GE LENTE 02024241 CNN AEFGVW*

Ula Sc 100unit
HUMULIN U 00733075 LIL AEFGVWUla *

NOVOLIN GE ULTRALENTE 02024276 CNN AEFGVW*

68:20:20 Sulfonylureas
Sulfonylurées

Chlorpropamide
Chlorpropamide

Tab Orl 100mg
APO-CHLORPROPAMIDE 00399302 APX AEFGVWCo. *

Tab Orl 250mg
NOVO-PROPAMIDE 00021350 NOP AEFGVWCo. f*

APO-CHLORPROPAMIDE 00312711 APX AEFGVWf*

Glyburide
Glyburide

Tab Orl 2.5mg
GEN-GLYBE 00808733 GPM AEFGVWCo. f*

RATIO-GLYBURIDE 01900927 RPH AEFGVWf*
APO-GLYBURIDE 01913654 APX AEFGVWf*

NOVO-GLYBURIDE 01913670 NOP AEFGVWf*
NU-GLYBURIDE 02020734 NXP AEFGVWf*

MED GLYBE 02084341 MED AEFGVWf*
DIABETA 02224550 AVE AEFGVWf*

Tab Orl 5mg
GEN-GLYBE 00808741 GPM AEFGVWCo. f*

ALBERT-GLYBURIDE 01900935 RPH AEFGVWf*
APO-GLYBURIDE 01913662 APX AEFGVWf*

NOVO-GLYBURIDE 01913689 NOP AEFGVWf*
NU-GLYBURIDE 02020742 NXP AEFGVWf*

MED GLYBE 02085887 MED AEFGVWf*
DIABETA 02224569 AVE AEFGVWf*
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Tolbutamide
Tolbutamide

Tab Orl 500mg
APO-TOLBUTAMIDE 00312762 APX AEFGVWCo. *

68:20:92 Antidiabetic Agents (Miscellaneous)
Divers anti-diabétiques

Glucagon Hydrochloride
Glucagon (chlorhydrate de)

Pws Im 1mg
GLUCAGON (DISC/NON DISP May 27/04) 00015377 LIL AEFGVWPds. *

Glucagon, RDNA
Glucagon, source ADNr

Pws Sc 1mg
GLUCAGON 02243297 LIL AEFGVWPds.

Metformin Hydrochloride
Metformine (chlorhydrate de)

Tab Orl 500mg
NOVO-METFORMIN 02045710 NOP AEFGVWCo. f*

GLUCOPHAGE 02099233 AVE AEFGVWf*
GEN-METFORMIN 02148765 GPM AEFGVWf*

NU-METFORMIN 02162822 NXP AEFGVWf*
APO-METFORMIN 02167786 APX AEFGVWf*
pms-METFORMIN 02223562 PMS AEFGVWf*

GLYCON 02229516 ICN AEFGVWf*
RHOXAL-METFORMIN 02233999 RHO AEFGVWf*

METFORMIN 02242794 ZYM AEFGVWf*
RATIO-METFORMIN 02242974 RPH AEFGVWf*

Tab Orl 850mg
GLUCOPHAGE 02162849 AVE AEFGVWCo. f*

NU-METFORMIN 02229517 NXP AEFGVWf*
GEN-METFORMIN 02229656 GPM AEFGVWf*
APO-METFORMIN 02229785 APX AEFGVWf*

NOVO-METFORMIN 02230475 NOP AEFGVWf*
pms-METFORMIN 02242589 PMS AEFGVWf*

METFORMIN 02242793 ZYM AEFGVWf*
RHOXAL-METFORMIN FC 02246821 RHO AEFGVWf
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Calcitonin Salmon Synthetic
Calcitonine de saumon

Liq Im 100unit
CALTINE 02007134 FEI AEFGVWLiq *

Liq Im 200unit
CALCIMAR 01926691 AVE AEFGVWLiq *

68:28:00 Pituitary
Hormones hypophysaires

Desmopressin Acetate
Desmopressine (acétate de)

Aem Nas 10mcg
DDAVP 00836362 FEI AEFGVWAém f

APO-DESMOPRESSIN 02242465 APX AEFGVWf

Liq Im 4mcg
DDAVP 00873993 FEI AEFGVWLiq *

Liq Nas 0.1mg
DDAVP 00402516 FEI AEFGVWLiq

Somatropin
Somatropine

Ctg Sc 6mg
HUMATROPE 02243077 LIL TCart

Ctg Sc 12mg
HUMATROPE 02243078 LIL TCart

68:32:00 Progestins
Progestatifs

Levonorgestrel
Lévonorgestrel

Ins Vag 52mg
MIRENA 02243005 BEX EFGIns

Medrogestone
Médrogestone

Tab Orl 5mg
COLPRONE (DISC/NON DISP Aug 30/03) 02041693 WAY AEFGVWCo.
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68:32:00 Progestins
Progestatifs

68:00 Hormones and Synthetic Substitutes
Hormones et substituts

Medroxyprogesterone Acetate
Médroxyprogestérone (acétate de)

Sus Im 150mg
DEPO-PROVERA 00585092 PCA EFGVSusp. *

Tab Orl 2.5mg
PROVERA 00708917 PCA AEFGVWCo. f

RATIO-MPA 02148552 RPH AEFGVWf
NOVO-MEDRONE 02221284 NOP AEFGVWf

GEN-MEDROXY 02229838 GPM AEFGVWf
APO-MEDROXY 02244726 APX AEFGVWf

Tab Orl 5mg
PROVERA 00030937 PCA AEFGVWCo. f

RATIO-MPA 02148560 RPH AEFGVWf
NOVO-MEDRONE 02221292 NOP AEFGVWf

GEN-MEDROXY 02229839 GPM AEFGVWf
APO-MEDROXY 02244727 APX AEFGVWf

PROVERA BLISTER PAK 02010739 PCA AEFGVW

Tab Orl 10mg
PROVERA 00729973 PCA AEFGVWCo. f

RATIO-MPA 02148579 RPH AEFGVWf
NOVO-MEDRONE 02221306 NOP AEFGVWf

GEN-MEDROXY 02229840 GPM AEFGVWf
PROVERA PAK 02010933 UPJ AEFGVW

Tab Orl 100mg
PROVERA 00030945 PCA AEFGVWCo.

Norethindrone Acetate
Norethindrone acetate

Tab Orl 5mg
NORLUTATE (DISC/NON DISP Mar 10/05) 00023760 PFI AEFGVWCo.

68:36:04 Thyroid Agents
Thyroïdiens

Levothyroxine Sodium
Lévothyroxine sodique

Tab Orl 0.025mg
SYNTHROID 02172062 ABB AEFGVWCo.
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68:36:04 Thyroid Agents
Thyroïdiens

68:00 Hormones and Synthetic Substitutes
Hormones et substituts

Levothyroxine Sodium
Lévothyroxine sodique

Tab Orl 0.05mg
SYNTHROID 02172070 ABB AEFGVWCo.

ELTROXIN 02213192 GSK AEFGVW

Tab Orl 0.075mg
SYNTHROID 02172089 ABB AEFGVWCo.

Tab Orl 0.088mg
SYNTHROID 02172097 ABB AEFGVWCo.

Tab Orl 0.1mg
SYNTHROID 02172100 ABB AEFGVWCo.

ELTROXIN 02213206 GSK AEFGVW

Tab Orl 0.112mg
SYNTHROID 02171228 ABB AEFGVWCo.

Tab Orl 0.125mg
SYNTHROID 02172119 ABB AEFGVWCo.

Tab Orl 0.15mg
SYNTHROID 02172127 ABB AEFGVWCo.

ELTROXIN 02213214 GSK AEFGVW

Tab Orl 0.175mg
SYNTHROID 02172135 ABB AEFGVWCo.

Tab Orl 0.2mg
SYNTHROID 02172143 ABB AEFGVWCo.

ELTROXIN 02213222 GSK AEFGVW

Tab Orl 0.3mg
SYNTHROID 02172151 ABB AEFGCo.

ELTROXIN 02213230 GSK AEFGVW

Liothyronine Sodium
Liothyronine sodique

Tab Orl 5mcg
CYTOMEL 01919458 THR AEFGVWCo.

Tab Orl 25mcg
CYTOMEL 01919466 THR AEFGVWCo.
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68:36:04 Thyroid Agents
Thyroïdiens

68:00 Hormones and Synthetic Substitutes
Hormones et substituts

Thyroid
Thyroade

Tab Orl 30mg
THYROID 00023949 PFI AEFGVWCo.

Tab Orl 60mg
THYROID 00023957 PFI AEFGVWCo.

Tab Orl 125mg
THYROID 00023965 PFI AEFGVWCo.

68:36:08 Antithyroid Agents
Anti-thyroédiens

Methimazole
Méthimazole

Tab Orl 5mg
TAPAZOLE 00015741 PAL AEFGVWCo.

Propylthiouracil
Propylthiouracile

Tab Orl 50mg
PROPYL-THYRACIL 00010200 PAL AEFGVWCo.

Tab Orl 100mg
PROPYL-THYRACIL 00010219 PAL AEFGVWCo.

68:40:00 Human Growth Hormones
Hormones de croissancee humaine

Somatren
Somatren

Pws Im 5mg
PROTROPIN 02204584 HLR TPds.

Somatropin
Somatropine

Pws Im 0.5mg
NUTROPIN 02216183 HLR TPds.

Pws Im 3.33mg
SAIZEN 02215136 SRO TPds.
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68:40:00 Human Growth Hormones
Hormones de croissancee humaine

68:00 Hormones and Synthetic Substitutes
Hormones et substituts

Somatropin
Somatropine

Pws Im 5mg
HUMATROPE 00745626 LIL TPds.

NUTROPIN 02204576 HLR T
NUTROPIN AQ 02229722 HLR T

SAIZEN 02237971 SRO T

Pws Im 6.7mg
HUMATROPE 02229692 LIL TPds.

Pws Im 13.3mg
HUMATROPE 02229693 LIL TPds.
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80:04:00 Serums
Sérums

80:00 Serums,Toxoids, and Vacines
Sérums, anatoxines et vaccins

Allergy Sera
Allergie, sérum pour

Liq Sc 0mg
ALLERGY SERA 00999938 HJM EF-18GLiq

Immune Serum Globulin
Immunoglobuline Serum

Liq Iv 96%
SANDOGLOBULIN 00609099 SWR WLiq
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84:04:04 Anti-Infectives (Antibiotics)
Anti-infectieux (antibiotiques)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Clindamycin Phosphate
Clindamycine (phosphate de)

Liq Top 1%
DALACIN T 00582301 PCA AEFGVLiq

Erythromycin Base/Ethanol
Erythromycine base/ethanol

Liq Top 2%/44%
SANS-ACNE 01902628 GAC AEFGVWLiq

Ethanol/Laureth 4/Erythromycin Base
Ethanol/laureth 4/erythromycine base

Lot Top 55%/6%/1.5%
STATICIN 01910086 WSQ AEFGVWLot

Framycetin Sulfate
Framycétine (sulfate de)

Dre Top 1%
SOFRA-TULLE (10CM X 30CM) 01987682 AVE AEFGVWDre
SOFRA-TULLE (10CM X 10CM) 01988840 AVE AEFGVW

Fusidate Sodium
Fusidate (sodique de)

Ont Top 2%
FUCIDIN 00586676 LEO AEFGVWOnt

Fusidic Acid
Fusidique (acide de)

Crm Top 2%
FUCIDIN 00586668 LEO AEFGVWCr.

Gentamicin Sulphate
Gentamicine (sulfate de)

Crm Top 0.1%
GARAMYCIN 00027928 SCH AEFGVWCr.

Ont Top 0.1%
GARAMYCIN 00028371 SCH AEFGVWOnt

pms-GENTAMICIN (DISC/NON DISP Jan 1/05) 00872881 PMS AEFGVW
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84:04:04 Anti-Infectives (Antibiotics)
Anti-infectieux (antibiotiques)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Hydrocortisone Acetate/Neomycin Sulphate
Hydrocortisone (acétate d')/néomycine (sulfate de)

Ont Top 0.5%/0.5%
NEO-CORTEF (DISC/NON DISP Jan 1/04) 00194891 PCA AEFGVWOnt

Ont Top 1%/0.5%
NEO-CORTEF (DISC/NON DISP Jan 1/04) 00194913 PCA AEFGVWOnt

Mupirocin
Mupirocine

Ont Top 2%
BACTROBAN 01916947 GCH AEFGVWOnt

Neomycin Sulphate/Bacitracin Zinc/Glycine/Cysteine/Dl-Threonine
Néomycine (sulfate de)/bacitracine/glycine/cystéine/dl-thréonine

Pwr Top 3300unit/250unit/10mg/2mg/1mg
CICATRIN 00666173 GSK AEFGVWPd.

Neomycin Sulphate/Methylprednisolone Acetate
Néomycine (sulfate de)/méthylprednisolone (acétate de)

Ont Top 5mg/2.5mg
NEO-MEDROL (DISC/NON DISP Jan 1/04) 00194867 PCA AEFGVWOnt

Polymyxin B Sulfate/Bacitracin Zinc/Hydrocortisone Acetate/Neomycin Sulphate
Polymyxine b (sulfate de)/bacitracine/hydrocortisone (acétate d')/néomycine (sulfate de)

Ont Top 5000unit/400unit/10mg/5mg
CORTISPORIN 00666246 GSK AEFGVWOnt

84:04:06 Anti-Infectives (Antivirals)
Anti-infectieux (antiviraux)

Acyclovir
Acyclovir

Ont Top 5%
ZOVIRAX 00569771 GSK AEFGVWOnt

Idoxuridine
Idoxuridine

Liq Top 0.1%
HERPLEX D 00001317 ALL AEFGVWLiq f

SAB-IDOXURIDINE 02237187 SIL AEFGVWf
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84:04:08 Anti-Infectives (Antifungals)
Anti-infectieux (fongicides)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Ciclopirox Olamine
Ciclopirox olamine

Crm Top 1%
LOPROX 02221802 YYY AEFGVWCr.

Lot Top 1%
LOPROX 02221810 YYY AEFGVWLot

Clotrimazole
Clotrimazole

Crm Top 1%
CANESTEN 02150867 YNO AEFGVWCr. f

SCHEINPHARM CLOTRIMAZOLE 02230447 SCN AEFGVWf
CLOTRIMADERM 00812382 TAR AEFGVW

NEO-ZOL 00874043 NEO AEFGVW

Crm Vag 1%
CANESTEN 02150891 YNO AEFGVWCr.

Crm Vag 2%
CANESTEN 3 02150905 YNO AEFGVWCr.

Clotrimazole/Betamethasone Dipropionate
Clotrimazole/betamethasone dipropinate

Crm Top 1%/0.05%
LOTRIDERM 00611174 SCH AEFGVWCr.

Clotrimazole/Clotrimazole
Clotrimazole/clotrimazole

Crm Vag 500mg/1%
CANESTEN 3 COMBI-PAK 02150921 YNO AEFGVWCr.
CANESTEN 1 COMBI-PAK 02150948 YNO AEFGVW

Econazole Nitrate
Econazole (nitrate d')

Crm Top 1%
ECOSTATIN 02011948 WSQ AEFGVWCr.

Sup Vag 150mg
ECOSTATIN 02010267 WSQ AEFGVWSupp.
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84:04:08 Anti-Infectives (Antifungals)
Anti-infectieux (fongicides)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Iodochlorhydroxyquin/Hydrocortisone Acetate
Iodochlorhydroxyquine/hydrocortisone (acétate d')

Crm Top 3%/1%
VIOFORM HC 00074500 PAL AEFGVWCr.

Ketoconazole
Kétoconazole

Crm Top 20mg
NIZORAL 00703974 MCL AEFGVWCr. f

KETODERM 02245662 OPM AEFGVWf

Miconazole Nitrate
Miconazole (nitrate de)

Crm Top 2%
MICATIN 02085852 MCL AEFGVWCr.

MONISTAT DERM 02126567 MCL AEFGVW

Crm Vag 2%
MONISTAT 7 02084309 MCL AEFGVWCr. f

MONAZOLE 7 (DISC/NON DISP Sept 5/03) 02219476 TLC AEFGVWf

Sup Vag 100mg
MONISTAT-7 02084295 MCL AEFGVWSupp.

Sup Vag 400mg
MONISTAT-3 02126605 MCL AEFGVWSupp.

Miconazole Nitrate/Miconazole Nitrate
Miconazole (nitrate de)/miconazole (nitrate de)

Crm Vag 1200mg/2%
MONISTAT 3 DUAL PAK 02126249 MCL AEFGVWCr.

Nystatin
Nystatine

Crm Top 100000unit
MYCOSTATIN 00029092 BRI AEFGVWCr.

NYADERM 00716871 TAR AEFGVW
RATIO-NYSTATIN 02194236 RPH AEFGVW

Crm Vag 25000unit
MYCOSTATIN 00295973 BRI AEFGVWCr.

NYADERM 00716901 TAR AEFGVW
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84:04:08 Anti-Infectives (Antifungals)
Anti-infectieux (fongicides)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Nystatin
Nystatine

Crm Vag 100000unit
RATIO-NYSTATIN 02194163 RPH AEFGVWCr.

Ont Top 100000unit
MYCOSTATIN  (DISC/NON DISP Jan 1/04) 00029556 BRI AEFGVWOnt

NYADERM 00716898 TAR AEFGVW
NILSTAT 02194228 TCH AEFGVW

Tab Vag 100000unit
NILSTAT 02194171 TCH AEFGVWCo.

Terbinafine Hydrochloride
Terbinafine (chlorhydrate de)

Crm Top 1%
LAMISIL 02031094 NVR AEFGVWCr.

Terconazole
Terconazole

Crm Vag 0.8%
TERAZOL 3 01934155 JAN AEFGVWCr.

Crm Vag 4mg
TERAZOL 7 00894729 JAN AEFGVWCr.

Tab Vag 80mg
TERAZOL 3 00894710 JAN AEFGVWCo.

Tioconazole
Tioconazole

Crm Top 6.5%
GYNE CURE 02095017 CHC AEFGVWCr.

Crm Top 10mg
TROSYD (DISC/NON DISP Feb 1/04) 02095025 CHC AEFGVWCr.

84:04:12 Anti-Infectives (Scabicides And Pediculicides
Anti-infectieux (parasiticides et pediculicides)

Crotamiton
Crotamiton

Crm Top 10%
EURAX 00623377 CLC EF-18GCr.
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84:04:12 Anti-Infectives (Scabicides And Pediculicides
Anti-infectieux (parasiticides et pediculicides)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Lindane
Lindane

Lot Top 1%
pms-LINDANE 00703591 PMS EFGVLot

Shp Top 1%
HEXIT 00430617 ODN EFGVShp

pms-LINDANE 00703605 PMS EFGV

Permethrin
Perméthrine

Crm Top 5%
NIX DERMAL 02219905 GCH EFGVCr.

Crm Top 10mg
NIX CREME 00771368 CHC EFGVCr.

KWELLADA-P CREME RINSE 1% 02231480 GCH EFGV

Lot Top 5%
KWELLADA-P 02231348 GCH EFGVLot

Piperonyl Butoxyde
Pipéronyl Butoxyde

Shp Top 3%
R & C 02125447 GCH EFGVShp

84:04:16 Anti-Infectives (Miscellaneous Local)
Anti-infectieux (autres)

Metronidazole
Métronidazole

Crm Top 0.75%
METROCREAM 02226839 GAC AEFVCr.

Crm Top 1%
NORITATE 02156091 YYY AEFVCr.

Crm Vag 10%
FLAGYL 01926861 ROP AEFGVWCr.

Gel Top 0.75%
METROGEL 02092832 GAC AEFVWGel
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84:04:16 Anti-Infectives (Miscellaneous Local)
Anti-infectieux (autres)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Nystatin/Metronidazole
Nystatine/métronidazole

Sup Vag 100000unit/500mg
FLAGYSTATIN 01926829 AVE AEFGVWSupp.

Tab Vag 100000unit/500mg
FLAGYSTATIN  (DISC/NON DISP July 1/04) 01926837 AVE AEFGVWCo.

Silver Sulfadiazine
Sulfadiazine d'argent

Crm Top 1%
FLAMAZINE 00323098 SNE AEFGVWCr.

SSD 02170310 ABB AEFGVW

84:06:00 Anti-Inflammatory Agents (Local)
Anti-inflammatoires (peau)

Aluminum Chlorhydroxide/Sulphur/Methylprednisolone Acetate/Neomycin Sulphate
Aluminum (chlorhydroxide d')/soufre/méthylprednisolone (acétate de)/néomycine (sulfate de)

Lot Top 100mg/50mg/2.5mg/2.5mg
NEO-MEDROL ACNE 00195057 PCA EFGWLot

Amcinonide
Amcinonide

Crm Top 0.1%
CYCLOCORT 02192284 STI AEFGVWCr. f

AMCORT 02246714 OPM AEFGVWf

Lot Top 0.1%
CYCLOCORT 02192276 STI AEFGVWLot

Ont Top 0.1%
CYCLOCORT 02192268 STI AEFGVWOnt

Beclomethasone Dipropionate
Béclométhasone (dipropionate de)

Crm Top 0.025%
PROPADERM 02089602 SHI AEFGVWCr.

Lot Top 0.025%
PROPADERM 02089610 SHI AEFGVWLot
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84:06:00 Anti-Inflammatory Agents (Local)
Anti-inflammatoires (peau)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Betamethasone 17-Valerate
Bétaméthasone (valérate de)

Crm Top 0.05%
CELESTODERM V/2 00027898 SCH AEFGVWCr.

RATIO-ECTOSONE MILD 00535427 RPH AEFGVW
BETADERM 00716618 TAR AEFGVW

Crm Top 0.1%
CELESTODERM V 00027901 SCH AEFGVWCr.

RATIO-ECTOSONE 00535435 RPH AEFGVW
BETADERM 00716626 TAR AEFGVW

Lot Top 0.05%
RATIO-ECTOSONE MILD 00653209 RPH AEFGVWLot

Lot Top 0.1%
VALISONE 00027944 SCH AEFGVWLot

RATIO-ECTOSONE SCALP 00653217 RPH AEFGVW
BETADERM 00716634 TAR AEFGVW

RATIO-ECTOSONE 00750050 RPH AEFGVW
BETNOVATE (DISC/NON DISP Dec 31/03) 02100193 SHI AEFGVW

Ont Top 0.05%
CELESTODERM V/2 00028355 SCH AEFGVWOnt f

BETADERM 00716642 TAR AEFGVWf

Ont Top 0.1%
CELESTODERM V 00028363 SCH AEFGVWOnt f

BETADERM 00716650 TAR AEFGVWf

Betamethasone 17-Valerate/Gentamicin Sulphate
Bétaméthasone (valérate de)/gentamicine (sulfate de)

Crm Top 0.1%/0.1%
VALISONE G 00177016 SCH AEFGVWCr.

Ont Top 0.1%/0.1%
VALISONE G 00232351 SCH AEFGVWOnt

Betamethasone Dipropionate
Bétamethasone dipropinate

Crm Top 0.05%
DIPROSONE 00323071 SCH AEFGVWCr.

DIPROLENE GLYCOL 00688622 SCH AEFGVW
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84:06:00 Anti-Inflammatory Agents (Local)
Anti-inflammatoires (peau)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Betamethasone Dipropionate
Bétamethasone dipropinate

Lot Top 0.05%
DIPROSONE 00417246 PMS AEFGVWLot

DIPROLENE GLYCOL 00862975 SCH AEFGVW

Ont Top 0.05%
DIPROLENE GLYCOL 00629367 SCH AEFGVWOnt f

RATIO-TOPILENE 00849669 RPH AEFGVWf
DIPROSONE 00344923 SCH AEFGVW

Clobetasol Propionate
Clobétasol (propionate de)

Crm Top 0.05%
RATIO-CLOBETASOL 01910272 RPH AEFGVWCr. f

DERMOVATE 02213265 OPM AEFGVWf
CLOBETASOL PROPIONATE 02245523 TAR AEFGVWf

Lot Top 0.05%
RATIO-CLOBETASOL 01910299 RPH AEFGVWLot f

DERMOVATE 02213281 OPM AEFGVWf
CLOBETASOL PROPIONATE 02245522 TAR AEFGVWf

Ont Top 0.05%
RATIO-CLOBETASOL 01910280 RPH AEFGVWOnt f

DERMOVATE 02213273 OPM AEFGVWf
CLOBETASOL PROPIONATE 02245524 TAR AEFGVWf

Clobetasone Butyrate
Clobétasone (butyrate de)

Crm Top 0.05%
EUMOVATE 02214415 GCH AEFGVWCr.

Ont Top 0.05%
EUMOVATE 02214423 GCH AEFGVWOnt

Desonide
Désonide

Crm Top 0.5%
TRIDESILON 02154862 PMS AEFGVWCr. f

pms-DESONIDE 02229315 PMS AEFGVWf
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84:06:00 Anti-Inflammatory Agents (Local)
Anti-inflammatoires (peau)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Desonide
Désonide

Ont Top 0.5%
TRIDESILON 02154870 PMS AEFGVWOnt f

pms-DESONIDE 02229323 PMS AEFGVWf

Desoximetasone
Désoximétasone

Crm Top 0.05%
TOPICORT MILD 02221918 YYY AEFGVWCr. f

TARO-DESOXIMETASONE (DISC/NON DISP Apr 15/05) 02239068 OPM AEFGVWf

Crm Top 0.25%
TOPICORT 02221896 YYY AEFGVWCr. f

TARO-DESOXIMETASONE (DISC/NON DISP Apr 15/05) 02239069 OPM AEFGVWf

Gel Top 0.05%
TOPICORT 02221926 YYY AEFGVWGel f

TARO-DESOXIMETASONE (DISC/NON DISP Apr 15/05) 02241887 OPM AEFGVWf

Diflucortolone Valerate
Difulcortolone (valérate de)

Crm Top 0.1%
NERISONE OILY 00587818 STI AEFGVWCr.

NERISONE 00587826 STI AEFGVW

Ont Top 0.1%
NERISONE 00587834 STI AEFGVWOnt

Fluocinolone Acetonide
Fluocinolone (acétonide de)

Crm Top 0.01%
FLUODERM 00716782 TAR AEFGVWCr.

Crm Top 0.025%
FLUODERM 00716790 TAR AEFGVWCr.

Liq Top 0.01%
SYNALAR 02162504 MDS AEFGVWLiq

Ont Top 0.025%
FLUODERM 00716812 TAR AEFGVWOnt

SYNALAR 02162512 MDS AEFGVW
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84:06:00 Anti-Inflammatory Agents (Local)
Anti-inflammatoires (peau)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Fluocinonide
Fluocinonide

Crm Top 0.05%
LYDERM 00716863 OPM AEFGVWCr.

LIDEX 02161923 MDS AEFGVW
LIDEMOL 02163152 MDS AEFGVW

Gel Top 0.05%
TOPSYN 02161974 MDS AEFGVWGel f

LYDERM 02236997 OPM AEFGVWf

Ont Top 0.05%
LIDEX 02161966 MDS AEFGVWOnt f

LYDERM 02236996 OPM AEFGVWf

Halcinonide
Halcinonide

Crm Top 0.1%
HALOG 02011921 WSQ AEFGVWCr.

Liq Top 0.1%
HALOG 02010291 WSQ AEFGVWLiq

Ont Top 0.1%
HALOG 02010283 WSQ AEFGVWOnt

Hydrocortisone Acetate
Hydrocortisone (acétate d')

Aer Rt 10%
CORTIFOAM 00579335 GCH AEFGVWAér

Crm Top 0.5%
NOVO-HYDROCORT (DISC/NON DISP Sept 6/04) 00461911 NOP AEFGVWCr.

CORTATE 00513288 SCI AEFGVW

Crm Top 1%
EMO-CORT 00192597 TCD AEFGVWCr.

NOVO-HYDROCORT (DISC/NON DISP Sept 6/04) 00461903 NOP AEFGVW
CORTATE 00502200 SCH AEFGVW

HYDROCORTISONE (DISC/NON DISP May 31/04) 00551945 DCL AEFGVW
PREVEX HC 00804533 TCD AEFGVW

BARRIERE HC 02086034 SHI AEFGVW
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84:06:00 Anti-Inflammatory Agents (Local)
Anti-inflammatoires (peau)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Hydrocortisone Acetate
Hydrocortisone (acétate d')

Crm Top 2.5%
EMO-CORT 00595799 TCD AEFGVWCr.

Crm Top 0.5%
HYDROCORTISONE (DISC/NON DISP Mar 26/05) 00551953 DCL AEFGVWCr.

Lot Top 0.5%
CORTATE 00513253 SCO AEFGVWLot

Lot Top 1%
EMO-CORT 00192600 TCD AEFGVWLot
SARNA HC 00578541 STI AEFGVW

Lot Top 2.5%
EMO-CORT 00595802 TCD AEFGVWLot

EMO-CORT SCALP 00641154 TCD AEFGVW
SARNA HC 00856711 STI AEFGVW

Ont Top 0.5%
CORTATE 00513261 SCI AEFGVWOnt

Ont Top 1%
CORTATE 00502197 SCH AEFGVWOnt

Hydrocortisone Acetate/Pramoxine Hydrochloride
Hydrocortisone (acétate d')/pramoxine (chlorhydrate de)

Aer Rt 1%/1%
PROCTOFOAM HC 00363014 GCH AEFGVWAér

Hydrocortisone Acetate/Zinc Sulphate
Hydrocortisone (acétate d')/zinc (sulphate de)

Ont Rt 0.5%/0.5%
ANUSOL-HC 00505773 PFI AEFGVWOnt

RATIO-HEMCORT HC 00607789 RPH AEFGVW
ANODAN-HC 02128446 ODN AEFGVW

Sup Rt 10mg/10mg
ANUSOL-HC 00476285 PFI AEFGVWSupp.

RATIO-HEMCORT HC 00607797 RPH AEFGVW
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84:06:00 Anti-Inflammatory Agents (Local)
Anti-inflammatoires (peau)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Hydrocortisone Valerate
Hydrocortisone (valérate d')

Crm Top 0.2%
WESTCORT 01910124 WSQ AEFGVWCr. f
HYDROVAL 02242984 OPM AEFGVWf

Ont Top 0.2%
WESTCORT 01910132 WSQ AEFGVWOnt f
HYDROVAL 02242985 OPM AEFGVWf

Iodochlorhydroxyquin/Flumethasone Pivalate
Iodochlorhydroxyquine/fluméthasone (pivalate de)

Crm Top 3%/0.02%
LOCACORTEN-VIOFORM 00074462 PAL AEFGVWCr.

Nystatin/Neomycin Sulphate/Gramicidin/Triamcinolone Acetonide
Nystatine/néomycine (sulfate de)/gramicidine/triamcinolone (acétonide de)

Crm Top 100000unit/2.5mg/0.25mg/0.25mg
KENACOMB MILD 01999842 WSQ AEFGVWCr.

Ont Top 100000unit/2.5mg/0.25mg/0.25mg
KENACOMB MILD 01999834 WSQ AEFGVWOnt

Nystatin/Neomycin Sulphate/Triamcinolone Acetonide/Gramicidin
Nystatine/néomycine (sulfate de)/triamcinolone (acétonide de)/gramicidine

Crm Top 100000unit/2.5mg/1mg/0.25mg
VIADERM K-C 00717002 TAR AEFGVWCr.

KENACOMB TOP 01999850 WSQ AEFGVW

Ont Top 100000unit/2.5mg/1mg/0.25mg
VIADERM K-C 00717029 TAR AEFGVWOnt

KENACOMB TOP 01999826 WSQ AEFGVW

Salicylic Acid/Betamethasone
Acide salicylique/bétaméthasone

Lot Top 20mg
DIPROSALIC 00578428 SCH AEFGVWLot f

RATIO-TOPISALIC 02245688 RPH AEFGVWf

Salicylic Acid/Betamethasone Dipropionate
Acide salicylique/betamethasone dipropinate

Ont Top 30mg/0.5mg
DIPROSALIC 00578436 SCH AEFGVWOnt
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84:06:00 Anti-Inflammatory Agents (Local)
Anti-inflammatoires (peau)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Salicylic Acid/Flumethasone Pivalate
Acide salicylique/fluméthasone (pivalate de)

Crm Top 3%/0.02%
NERISALIC OILY 02028719 STI AEFGVCr.

Triamcinolone Acetonide
Triamcinolone (acétonide de)

Crm Top 0.025%
TRIADERM 00716952 TAR AEFGVWCr.

Crm Top 0.1%
KENALOG 01999818 WSQ AEFGVWCr.

ARISTOCORT R 02194058 GLS AEFGVW

Crm Top 0.5%
ARISTOCORT C 02194066 GLS AEFGVWCr.

Ont Top 0.1%
KENALOG 01999796 WSQ AEFGVWOnt

ARISTOCORT R 02194031 GLS AEFGVW

Urea/Hydrocortisone Acetate
Urée/hydrocortisone (acétate d')

Crm Top 10%/1%
UREMOL HC 00503134 TCD AEFGVWCr.

Lot Top 10%/1%
UREMOL HC 00560022 TCD AEFGVWLot

84:08:00 Antipruritics and Local Anesthetics
Antiprurigineux et anesthésiques locaux

Phenazopyridine Hydrochloride
Phénazopyridine (chlorhydrate de)

Tab Orl 100mg
PHENAZO 00271489 ICN AEFGVWCo.

PYRIDIUM (DISC/NON DISP Oct 1/04) 00476714 PFI AEFGVW

Tab Orl 200mg
PHENAZO 00454583 ICN AEFGVWCo.

PYRIDIUM (DISC/NON DISP Oct 1/04) 00476722 PFI AEFGVW
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84:16:00 Cell Stimulants And Proliferants
Stimulants cellulaires et proliférents

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Acitretin
Acitretin

Cap Orl 10mg
SORIATANE 02070847 HLR AEFGVWCaps

Cap Orl 25mg
SORIATANE 02070863 HLR AEFGVWCaps

Erythromycin Base/Tretinoin
Erythromycine base/trétinoïne

Gel Top 4%/0.025%
STIEVAMYCIN 01905112 STI EFGGel

Tretinoin
Trétinoïne

Crm Top 0.01%
STIEVA-A 00657204 STI EFGCr.

RETIN-A 00897329 JAN EFG
VITAMIN A ACID 01926497 YYY EFG

Crm Top 0.025%
STIEVA-A 00578576 STI EFGCr.

RETIN-A 00897310 JAN EFG
VITAMIN A ACID 01926500 YYY EFG

Crm Top 0.05%
RETIN-A 00443794 JAN EFGCr.

STIEVA-A 00518182 STI EFG
VITAMIN A ACID 01926519 YYY EFG

Crm Top 0.1%
STIEVA-A FORTE 00662348 STI EFGCr.

RETIN-A 00870021 JAN EFG
VITAMIN A ACID 01926527 YYY EFG

Gel Top 0.01%
STIEVA-A 00587958 STI EFGGel

VITAMIN A ACID 01926462 YYY EFG

Gel Top 0.025%
STIEVA-A 00587966 STI EFGGel

VITAMIN A ACID 01926470 YYY EFG
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84:16:00 Cell Stimulants And Proliferants
Stimulants cellulaires et proliférents

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Tretinoin
Trétinoïne

Gel Top 0.05%
STIEVA-A 00641863 STI EFGGel

VITAMIN A ACID 01926489 YYY EFG

Liq Top 0.025%
STIEVA-A 00578568 STI EFGLiq

Liq Top 0.05%
STIEVA-A 00518174 STI EFGLiq

84:28:00 Keratolytic Agents
Kératolytiques

Benzoyl Peroxide
Benzoyle (peroxyde de)

Crm Top 20%
PANOXYL AQUAGEL 02223864 STI AEFGVWCr.

Gel Top 10%
DESQUAM X-10 01908871 WSQ AEFGVWGel

BENZAC W-10 01925997 GAC AEFGVW
BENZAGEL 10 02220385 YYY AEFGVW

PANOXYL AQUAGEL (DISC/NON DISP Aug 1/05) 02223856 STI AEFGVW

Lot Top 10%
BENOXYL 00370568 STI AEFGVWLot

OXYDERM 00432938 ICN AEFGVW

Lot Top 20%
BENOXYL 00187585 STI AEFGVWLot

OXYDERM 00374318 ICN AEFGVW

Benzoyl Peroxide/Polyoxyethylene Lauryl Ether
Benzoyle (peroxyde de)/polyoxyéthylène (lauryl ether de)

Gel Top 10%/6%
PANOXYL 00263699 STI AEFGVWGel

Gel Top 15%/6%
PANOXYL 00403571 STI AEFGVWGel

Gel Top 20%/6%
PANOXYL 00373036 STI AEFGVWGel
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84:28:00 Keratolytic Agents
Kératolytiques

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Resin Phodophyllum
Résine de phodophyllum

Liq Top 250mg
PODOFILM 00598208 PMS AEFGVLiq

Sulfacetamide Sodium/Sulphur
Sulfacétamide sodique/soufre

Lot Top 10%/5%
SULFACET R 02220407 YYY AEFGVWLot

84:32:00 Keratoplastic Agents
Keratoplastiques

Coal Tar
Goudron de houille

Liq Top 20%
ODANS LCD 00358495 ODN AEFGVLiq

84:36:00 Miscellaneous Skin and Mucous Membrane Agents
Divers agents (peau et muqueuses)

Calcipotriol
Calcipotriol

Crm Top 50mcg
DOVONEX 02150956 LEO AEFVCr.

Ont Top 50mcg
DOVONEX 01976133 LEO AEFVOnt

Capsaicin
Capsaïcine

Crm Top 0.025%
ZOSTRIX 00740306 MDS AEFGVWCr.

CAPSACIAN 02157101 GLS AEFGVW

Fluorouracil
Fluorouracil

Crm Top 5%
EFUDEX 00330582 ICN AEFGVWCr.
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84:36:00 Miscellaneous Skin And Mucous Membrane Agents
Divers agents (peau et muqueuses)

84:00 Skin and Mucous Membrane Agents
Peau et muqueuses

Framycetin Sulfate/Esculin/Dibucaine Hydrochloride/Hydrocortisone Acetate
Framycétine (sulfate de)/esculine/dibucaine hydrochloride/hydrocortisone (acétate d')

Ont Rt 10mg/10mg/5mg/5mg
PROCTOSEDY (DISC/NON DISP Jan 14/05) 01988549 AVE AEFGVWOnt

PROCTOSEDYL 02223252 AVE AEFGVW

Sup Rt 10mg/10mg/5mg/5mg
PROCTOSEDYL 02223260 AVE AEFGVWSupp.

Hydrocortisone Acetate/Pramoxine Hydrochloride
Hydrocortisone (acétate d')/pramoxine (chlorhydrate de)

Crm Top 1%/1%
PRAMOX HC 00770957 DPT AEFGVWCr.

Isotretionin
Isotrétinoïne

Cap Orl 10mg
ACCUTANE 00582344 HLR EFGCaps

Cap Orl 40mg
ACCUTANE 00582352 HLR EFGCaps

Pramoxine Hydrochloride/Hydrocortisone Acetate/Zinc Sulphate
Pramoxine (chlorhydrate de)/hydrocortisone (acétate d')/zinc (sulphate de)

Ont Rt 1%/0.5%/0.5%
ANUGESIC-HC 00505781 PFI AEFGVWOnt

Sup Rt 20mg/10mg/10mg
ANUGESIC-HC 00476242 PFI AEFGVWSupp.

Triamcinolone Acetonide
Triamcinolone (acétonide de)

Ont Den 0.1%
KENALOG / ORABASE 01999788 WSQ AEFGVWOnt

84:50:00 Depigmenting And Pigmenting Agents
Agents démélanisants et mélanisants

Methoxsalen
Méthoxsalène

Cap Orl 10mg
ULTRAMOP 00646237 CDX AEFGVWCaps

OXSORALEN 01946374 ICN AEFGVW
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86:12:00 Genitourinary Smooth Muscle Relaxants
Génito-urinaires

86:00 Smooth Muscle Relaxants
Spasmolytiques

Flavoxate Hydrochloride
Flavoxate (chlorhydrate de)

Tab Orl 200mg
URISPAS 00728179 PAL AEFGVWCo. f

APO-FLAVOXATE 02244842 APX AEFGVWf

Oxybutynin Hydrochloride
Oxybutynine (chlorhydrate d')

Syr Orl 1mg
DITROPAN 01924753 JAN AEFGVWSir. f

pms-OXYBUTYNIN 02223376 PMS AEFGVWf
APO-OXYBUTYNIN 02231089 APX AEFGVWf

Tab Orl 2.5mg
pms-OXYBUTYNIN 02240549 PMS AEFGVWCo.

Tab Orl 5mg
DITROPAN 01924761 JAN AEFGVWCo. f

NU-OXYBUTYN 02158590 NXP AEFGVWf
APO-OXYBUTYNIN 02163543 APX AEFGVWf

OXYBUTIN 02220059 ICN AEFGVWf
ALB-OXYBUTYNIN (DISC/NON DISP July 1/04) 02220067 AVE AEFGVWf

NOVO-OXYBUTYNIN 02230394 NOP AEFGVWf
GEN-OXYBUTYNIN 02230800 GPM AEFGVWf
pms-OXYBUTYNIN 02240550 PMS AEFGVWf

86:16:00 Respiratory Smooth Muscle Relaxants
Respiratoires

Aminophylline
Aminophylline

Srt Orl 225mg
PHYLLOCONTIN 02014270 PFR AEFGVWCo.L.C

Srt Orl 350mg
PHYLLOCONTIN-350 02014289 PFR AEFGVWCo.L.C

Oxtriphylline
Oxtriphylline

Elx Orl 20mg
CHOLEDYL 00476366 PFI AEFGVWElixir

Srt Orl 400mg
CHOLEDYL SA (DISC/NON DISP July 22/04) 00503436 PFI AEFGVWCo.L.C
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86:16:00 Respiratory Smooth Muscle Relaxants
Respiratoires

86:00 Smooth Muscle Relaxants
Spasmolytiques

Oxtriphylline
Oxtriphylline

Srt Orl 600mg
CHOLEDYL SA (DISC/NON DISP May 10/04) 00536709 PFI AEFGVWCo.L.C

Syr Orl 10mg
ROUPHYLLINE (DISC/NON DISP Sept 18/03) 00405310 TCH AEFGVWSir.

Tab Orl 100mg
APO-OXTRIPHYLLINE 00441724 APX AEFGVWCo.

Tab Orl 200mg
APO-OXTRIPHYLLINE 00441732 APX AEFGVWCo.

Tab Orl 300mg
APO-OXTRIPHYLLINE 00511692 APX AEFGVWCo.

Theophylline
Théophylline

Liq Orl 5.33333mg
THEOPHYLLINE (DISC/NON DISP Dec 1/04) 00532223 TCH AEFGVWLiq

pms-THEOPHYLLINE 00575151 PMS AEFGVW
THEOLAIR 01966219 RIK AEFGVW

Srt Orl 100mg
THEO-DUR (DISC/NON DISP Nov 21/03) 00460982 AZE ABEFGVWCo.L.C f

NOVO-THEOPHYL SR 02230085 NOP ABEFGVWf
APO-THEO LA 00692689 APX ABEFGVW

Srt Orl 200mg
THEO-DUR (DISC/NON DISP Jan 1/04) 00460990 AZE ABEFGVWCo.L.C f

NOVO-THEOPHYL SR 02230086 NOP ABEFGVWf
THEOCHRON SR 00631701 RIV ABEFGVW

APO-THEO LA 00692697 APX ABEFGVW

Srt Orl 300mg
THEO-DUR (DISC/NON DISP Jan 1/04) 00461008 AZE ABEFGVWCo.L.C f

NOVO-THEOPHYL SR 02230087 NOP ABEFGVWf
QUIBRON-T SR 00556742 BRI ABEFGVW
APO-THEO LA 00692700 APX ABEFGVW

Srt Orl 400mg
UNIPHYL 02014165 PFR ABEFGVWCo.L.C
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86:16:00 Respiratory Smooth Muscle Relaxants
Respiratoires

86:00 Smooth Muscle Relaxants
Spasmolytiques

Theophylline
Théophylline

Tab Orl 125mg
THEOLAIR 01966235 RIK AEFGVWCo.
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88:04:00 Vitamin A
Vitamine a

88:00 Vitamins
Vitamines

Vitamin A
Vitamine a

Cap Orl 25000unit
VITAMIN A (DISC/NON DISP Feb 18/05) 00021067 NOP AEFGVWCaps

Cap Orl 50000unit
VITAMIN A 00021075 NOP AEFGVWCaps

88:08:00 Vitamin B Complex
Vitamines du complexe b

Cyanocobalamin
Cyanocobalamine

Liq Im 1000mcg
VITAMIN B12 00521515 SIL AEFGVWLiq f*

CYANOCOBALAMIN 01987003 CYI AEFGVWf*
SCHEINPHARM B12 02229972 SCN AEFGVWf*

CYANOCOBALAMIN 02052717 TAR AEFGVW*
BETAXIN 02241983 ABB W

Tab Orl 25mcg
VITAMIN B12 00406988 JAM EF-18GCo.
VITAMIN B12 00461326 SDG EF-18G
VITAMIN B12 00508977 WAM EF-18G

Tab Orl 50mcg
VITAMIN B12 00305243 JAM EF-18GCo.

Folic Acid
Folique (acide)

Tab Orl 5mg
APO-FOLIC ACID 00426849 APX AEFGVWCo.

Pyridoxine Hydrochloride
Pyridoxine (chlorhydrate de)

Liq Im 100mg
PYRIDOXINE 00463469 KRI WLiq

PYRIDOXINE HCL 00497517 ABB W
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88:16:00 Vitamin D
Vitamine d

88:00 Vitamins
Vitamines

Alfacalcidol
Alfacalcidol

Cap Orl 0.25mcg
ONE-ALPHA 00474517 LEO AEFGVWCaps

Cap Orl 1mcg
ONE-ALPHA 00474525 LEO AEFGVWCaps

Calcitriol
Calcitriol

Cap Orl 0.25mcg
ROCALTROL 00481823 HLR AEFGVWCaps

Cap Orl 0.5mcg
ROCALTROL 00481815 HLR AEFGVWCaps

Dihydrotachysterol
Dihydrotachystérol

Cap Orl 0.125mg
HYTAKEROL (DISC/NON DISP Jan 2/05) 02017601 SNS AEFGVWCaps

Vitamin D
Vitamin d

Tab Orl 1000unit
VITAMIN D 00299383 JAM EF-18GCo.

Vitamin D2
Vitamine d2

Cap Orl 50000unit
OSTOFORTE 00009830 FRS AEFGVWCaps

Dps Orl 8288unit
DRISDOL 02017598 SNS AEFGVWGttes

88:20:00 Vitamin E
Vitamine e

Vitamin E
Vitamine e

Cap Orl 200unit
VITAMIN E WATER SOLUBILIZED 00721662 PVR BEF-18GCaps

VITAMIN E 02041073 VTH BEF-18G
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88:20:00 Vitamin E
Vitamine e

88:00 Vitamins
Vitamines

Vitamin E
Vitamine e

Dps Orl 50unit
AQUASOL E 02162075 CLC BEF-18GGttes

Vitamin E (D-Alpha Tocopheryl Acetate)
Vitamine e (d-alpha tocophéryl, acétate de)

Cap Orl 100unit
VITAMIN E NATURAL 00122823 JAM BEF-18GCaps

VITAMIN E 00189227 SWS BEF-18G
E 100 NATURAL 00480924 VTH BEF-18G

AQUASOL E 02162083 CLC BEF-18G

Cap Orl 200unit
VITAMIN E NATURAL 00122831 JAM BEF-18GCaps

VITAMIN E 00189235 SWS BEF-18G
VITAMIN E NATURAL 00201987 WAM BEF-18G

VITAMIN E 00528773 HAL BEF-18G

88:24:00 Vitamin K Activity
Vitamine k

Vit. K1
Vit. K1

Liq Im 2mg
PHYTONADIONE 00243876 IMS WLiq

88:28:00 Multivitamin Preparations
Multivitamines

Multivitamin
Multivitamines

Liq Orl
POLY-VI-SOL 00647578 MJO BEFGLiq

Liq Orl
ADEKS PEDIATRIC DROPS 02139650 AXC BEFLiq

Tab Orl
ADEKS 02031388 AXC BEFCo.

Dps Orl
INFANTOL 00558060 HOR BEFGGttes
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88:28:00 Multivitamin Preparations
Multivitamines

88:00 Vitamins
Vitamines

Multivitamin
Multivitamines

Liq Orl
INFANTOL 00558079 HOR BEFGLiq

88:30:00 Fluorides
Fluorures

Sodium Fluoride
Fluorure de sodium

Dps Orl 5.56mg
FLUOR-A-DAY 00610100 PMS EF-18GGttes

Liq Den 0.2%
KARIDIUM (DISC/NON DISP Feb 1/04) 00025933 PFC EF-18GLiq

FLUORINSE 00782882 OLB EF-18G

Tab Orl 2.21mg
FLUOR-A-DAY 00575569 PMS EF-18GCo.

Tab Orl 20mg
FLUOTIC 02099225 AVE AEFGVWCo.
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92:00:00 Unclassified Therapeutic Agents
Autres médicaments

92:00 Unclassified Therapeutic Agents
Médicaments non-classifiés

Allopurinol
Allopurinol

Tab Orl 100mg
ZYLOPRIM 00004588 GSK AEFGVWCo. f

NOVO-PUROL 00364282 NOP AEFGVWf
APO-ALLOPURINOL 00402818 APX AEFGVWf

Tab Orl 200mg
APO-ALLOPURINOL 00479799 APX AEFGVWCo. f

ZYLOPRIM 00506370 GSK AEFGVWf
NOVO-PUROL 00565342 NOP AEFGVWf

Tab Orl 300mg
ZYLOPRIM 00294322 GSK AEFGVWCo. f

NOVO-PUROL 00363693 NOP AEFGVWf
APO-ALLOPURINOL 00402796 APX AEFGVWf

Amantadine Hydrochloride
Amantadine (chlorhydrate d')

Cap Orl 100mg
SYMMETREL 01914006 BRI AEFGVWCaps f

pms-AMANTADINE HYDROCHLORIDE 01990403 PMS AEFGVWf
GEN-AMANTADINE 02139200 GPM AEFGVWf

Syr Orl 10mg
SYMMETREL 01913999 BRI AEFGVWSir.

Aminobenzoate Potassium
Aminobenzoate (potassium de) usp

Cap Orl 500mg
POTABA 00611271 GLE AEFGVWCaps

Pwr Orl 2000mg
POTABA 00611298 GLE AEFGVWPd.

Tab Orl 500mg
POTABA 00550175 GLE AEFGVWCo.
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92:00:00 Unclassified Therapeutic Agents
Autres médicaments

92:00 Unclassified Therapeutic Agents
Médicaments non-classifiés

Azathioprine Sodium
Azathioprine sodique

Tab Orl 50mg
IMURAN 00004596 GSK AEFGVWCo. f

GEN-AZATHIOPRINE 02231491 GPM AEFGVWf
RATIO-AZATHIOPRINE 02236799 RPH AEFGVWf
NOVO-AZATHIOPRINE 02236819 NOP AEFGVWf

APO-AZATHIOPRINE 02242907 APX AEFGVWf

Bromocriptine Mesylate
Bromocriptine (mésylate de)

Cap Orl 5mg
PARLODEL 00568643 NVR AEFGVWCaps f

APO-BROMOCRIPTINE 02230454 APX AEFGVWf
pms-BROMOCRIPTINE 02236949 PMS AEFGVWf

Tab Orl 2.5mg
PARLODEL 00371033 NVR AEFGVWCo. f

APO-BROMOCRIPTINE 02087324 APX AEFGVWf
pms-BROMOCRIPTINE 02231702 PMS AEFGVWf

Clodronate Disodium Tetrahydrate
Clodronate disodique (tétrahydrate de)

Cap Orl 400mg
OSTAC 01927078 HLR AEFGVWCaps

BONEFOS 01984845 AVE AEFGVW

Colchicine
Colchicine

Tab Orl 0.6mg
COLCHICINE 00094382 DCL AEFGVWCo.
COLCHICINE 00287873 TCH AEFGVW
COLCHICINE 00572349 ODN AEFGVW

Tab Orl 1mg
COLCHICINE 00206032 TCH AEFGVWCo.
COLCHICINE 00621374 ODN AEFGVW

Cyclosporine
Cyclosporine

Cap Orl 10mg
NEORAL 02237671 NVR RCaps
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92:00:00 Unclassified Therapeutic Agents
Autres médicaments

92:00 Unclassified Therapeutic Agents
Médicaments non-classifiés

Cyclosporine
Cyclosporine

Cap Orl 25mg
NEORAL 02150689 NVR RCaps

Cap Orl 50mg
NEORAL 02150662 NVR RCaps

Cap Orl 100mg
NEORAL 02150670 NVR RCaps

Liq Orl 100mg
NEORAL 02150697 NVR RLiq

Etidronate Disodium
Etidronate disodique

Tab Orl 200mg
DIDRONEL 01997629 PGA AEFGVWCo.

Etidronate Disodium/Carbonate
Etidronate disodique/carbonate d'

Tab Orl 400mg/500mg
DIDROCAL KIT 02176017 PGA AEFVWCo.

Glatiramer Acetate
Glatiramer (acetate de)

Liq Sc 20mg
COPAXONE 02233014 TMP HLiq.
COPAXONE 02245619 TMP HLiq

Interferon Beta - 1A
Interféron beta-1a

Liq Sc 0.3mg
BETASERON 02169649 BEX HLiq.

Liq Sc 22mcg
REBIF 02237319 SRO HLiq.

Liq Sc 44mcg
REBIF 02237320 SRO HLiq.

Pws Im 30mcg
AVONEX 02237770 BIG HPds.
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92:00:00 Unclassified Therapeutic Agents
Autres médicaments

92:00 Unclassified Therapeutic Agents
Médicaments non-classifiés

Ketotifen Fumarate
Kétotifène (fumarate de)

Syr Orl 0.2mg
ZADITEN 00600784 PGO EFGSir. f

NOVO-KETOTIFEN 02176084 NOP EFGf
NU-KETOTIFEN 02218305 NXP EFGf

APO-KETOTIFEN 02221330 APX EFGf
pms-KETOTIFEN 02231679 PMS EFGf

Tab Orl 1mg
ZADITEN 00577308 PGO EFGCo. f

NOVO-KETOTIFEN 02230730 NOP EFGf
pms-KETOTIFEN 02231680 PMS EFGf

Lactose
Lactose

Cap Orl 100mg
NOVO-PLUS (PLACEBO) 00397644 NOP AEFGVWCaps

PLACEBO 00501190 ODN AEFGVW

Leucovorin Calcium
Leucovorin calcique

Tab Orl 5mg
LEUCOVORIN CALCIUM 02170493 WAY AEFGVWCo.

Levamisole Hydrochloride
Levamisole (chlorhydrate de)

Tab Orl 50mg
ERGAMISOL 00846368 JAN AEFGVWCo.

Levodopa/Benserazide Hydrochloride
Lévodopa/bensérazide (chlorhydrate de)

Cap Orl 50mg/12.5mg
PROLOPA 00522597 HLR AEFGVWCaps

Cap Orl 100mg/25mg
PROLOPA 00386464 HLR AEFGVWCaps

Cap Orl 200mg/50mg
PROLOPA 00386472 HLR AEFGVWCaps
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92:00:00 Unclassified Therapeutic Agents
Autres médicaments

92:00 Unclassified Therapeutic Agents
Médicaments non-classifiés

Nedocromil Sodium
Nédocromil sodique

Aem Inh 2mg
TILADE 02230543 AVE AEFGVWAém

Pergolide Mesylate
Pergolide (mésylate de)

Tab Orl 0.05mg
PERMAX 02123320 DRH AEFVWCo.

Tab Orl 0.25mg
PERMAX 02123339 DRH AEFVWCo.

Tab Orl 1mg
PERMAX 02123347 DRH AEFVWCo.

Pramipexole
Pramipexole

Tab Orl 0.25mg
MIRAPEX 02237145 BOE AEFVWCo.

Tab Orl 1mg
MIRAPEX 02237146 BOE AEFVWCo.

Tab Orl 1.5mg
MIRAPEX 02237147 BOE AEFVWCo.

Selegiline Hydrochloride
Sélégiline (chlorhydrate de)

Tab Orl 5mg
NOVO-SELEGILINE 02068087 NOP AEFVWCo. f

ELDEPRYL 02123312 DRH AEFVWf
APO-SELEGILINE 02230641 APX AEFVWf

NU-SELEGILINE 02230717 NXP AEFVWf
GEN-SELEGILINE 02231036 GPM AEFVWf
pms-SELEGILINE 02238102 PMS AEFVWf

Sodium Cromoglycate
Cromoglycate sodique

Aem Inh 1mg
INTAL (DISC/NON DISP Nov 13/04) 00555649 AVE AEFGVWAém
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Autres médicaments

92:00 Unclassified Therapeutic Agents
Médicaments non-classifiés

Sodium Cromoglycate
Cromoglycate sodique

Aem Nas 2%
pms-SODIUM CROMOGLYCATE 01950541 PMS AEFGVWAém

APO-CROMOLYN 02231390 APX AEFGVW

Cap Inh 2%
INTAL 00261238 AVE ABEFGVWCaps

Cap Orl 100mg
NALCROM 00500895 AVE AEFGVWCaps

Liq Inh 10mg
INTAL NEBULIZER/NEBULISEUR (DISC/NON DISP Feb 11/04) 00534609 AVE ABEFGVWLiq f

pms-SODIUM CROMOGLYCATE 02046113 PMS ABEFGVWf
APO-CROMOLYN 02231431 APX ABEFGVWf

NU-CROMOLYN 02231671 NXP ABEFGVWf

Liq Oph 2%
CROMOLYN OPHTHALMIC SOLUTION 02009277 PMS AEFGVWLiq f

OPTICROM 02230621 ALL AEFGVWf
SOLU-CROM 02239657 SIL AEFGVWf

Tacrolimus
Tacrolimus

Cap Orl 0.5mg
PROGRAF 02243144 FJI RCaps

Cap Orl 1mg
PROGRAF 02175991 FJI RCaps

Cap Orl 5mg
PROGRAF 02175983 FJI RCaps
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92:00 Unclassified Therapeutic Agents
Médicaments non-classifiés

Ticlopidine Hydrochloride
Ticlopidine (chlorhydrate de)

Tab Orl 250mg
TICLID 02162776 HLR AEFVWCo. f

ALTI-TICLOPIDINE HCL (DISC/NON DISP Sept 18/03) 02194422 ALT AEFVWf
NU-TICLOPIDINE 02237560 NXP AEFVWf

APO-TICLOPIDINE 02237701 APX AEFVWf
GEN-TICLOPIDINE 02239744 GPM AEFVWf
pms-TICLOPIDINE 02243327 PMS AEFVWf

RHOXAL-TICLOPIDINE 02243587 RHO AEFVWf
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APPENDIX I-A / ANNEXE I-A

ABBREVIATIONS OF DOSAGE FORMS / ABRÉVIATIONS DES FORMES POSOLOGIQUES

FORM CODE FORME

Metered-Dose Aerosol AEM/AÉM. Aérosol-dose mesurée

Aerosol (with propellants) AER/AÉR. Aérosol (avec agents de propulsion)

Aerosol (without propellants) ASP Aérosol (sans agents de propulsion)

Blood Collection BCL Sang prélevé

Biscuit BIS Biscuit

Bulk BLK/VRC En vrac

Capsule CAP/CAPS Capsule

Cigarette CIG Cigarette

Cleanser CLR/NET Nettoyant

Cement CMT Ciment

Condom CON Condom

Cream CRM/CR. Crème

Cartridge CTG/CART Cartouche

Cube CUB Cube

Douche DCH Douche

Delayed Action (Injectables) DLA Soluté injectable-retard

Drop DPS/GTTES Gouttes

Dressing DRE Pansement

Enteric Coated Capsule ECC Capsule enrobée

Each ECH/CH Chacun

Enteric Coated Granule ECP Granule entéro-soluble

Enteric Coated Tablet ECT/CO.ENT. Comprimé entéro-soluble

Elixir ELX/ÉLIXIR Élixir

Emulsion EML/ÉMULS Émulsion

Enema ENM/LAV. Lavement

Effervescent Granule EVG/GEV Granule effervescente

Effervescent Powder EVP/PEV Poudre effervescente

Effervescent Tablet EVT/CO.EFF. Comprimé effervescent

Feed Mix FMX/MÉLF Mélange de fourrage

Gas GAS Gaz

Jelly GEL Gelée

Graft GRT Greffon
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APPENDIX I-A / ANNEXE I-A

ABBREVIATIONS OF DOSAGES FORMS / ABRÉVIATIONS DES FORMES POSOLOGIQUES

FORM CODE FORME
`

Gum GUM/GOM Gomme

Hypodermic Tablet HYT/CO.HYP. Comprimé hypodermique

Implant IMP Implant

Insert INS Pièce à insérer

Jam JAM Confiture

Kit KIT Trousse

Leaf LEF Feuille

Liniment LIN Liniment

Liquid LIQ Liquide

Lente Suspension LLA/SUSP. Suspension

Lotion LOT Lotion

Lozenge LOZ Tablette

Lubricant LUB Lubrifiant

Miscellaneous MIS Divers

Mist, Aerosol MST/BAÉR Bruine en aérosol

Mouthwash MWH/R.-B. Gargarisme, rnce-bouche, élizir dentifrice

Needle NDL/AIG Aiguille

Ointment ONT Onguent, pommade

Ostomy OST Ostomie

Pad PAD/GAZE Compresse

Paper PAP Papier

Placebo PCB Placebo

Package PCK/EMB. Paquet, emballage

Pencil PEN Crayon

Plaster PLS Emplâtre

Poultice PLT/CAT Cataplasme

Paint PNT Badigeon

Paste PST Pâte

Patch PTH Timbre cutané

Powder PWR/PD. Poudre

Powder For Solution PWS/PDS. Poudre pour solution

Seed SED Graine, semence
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APPENDIX I-A / ANNEXE I-A

ABBREVIATIONS OF DOSAGE FORMS / ABRÉVIATIONS DES FORMES POSOLOGIQUES

FORM CODE FORME

Sequential SEQ Séquentiel (le)

Shampoo SHP Shampooing

Semi-Lente Suspension SLA Suspension semi-lente

Sublingual Tablet SLT/CO.S.L. Comprimé sublingual

Soap (Bar, Cake) SOP/SAVON Savon (Pain)

Sponge SPG Éponge

Spray SPR/VAPO Vaporisateur

Sustained-Released Capsule SRC/CAPSL.C. Capsule à action soutenue

Sustained-Release Disc SRD Disque à action soutenue

Sustained-Release Syrup SRS Sirop à action soutenue

Sustained-Release Tablet SRT/CO.L.C. Comprimé à action soutenue

Stick STK Bâton

Strip STP Bande, plaque, plaquette

Suppository SUP/SUPP. Suppositoire

Suspension SUS/SUSP. Suspension

Suture SUT Suture

Swab SWB/TMP Tampon

Syrup SYR/SIR. Sirop

Tablet TAB/CO. Comprimé

Tape TAP/RUBAN Sparadrap, diachylon

Tincture TCT Teinture

Teat Dilator TDL/DIL Dilatateur de trayon

Top Dressing (VET) TDR/PAN Pansement (vét.)

Herbal Tea TEA/TIS Tisane

Tampon TMP Tampon

Tooth Powder TPR Poudre dentifrice

Tooth Paste TPT Pâte dentifrice

Ultra-Lente Suspension ULA Suspension ultra-lente

Wafer WAF Cachet

Wire WIR Fil



A - 4 June/juin 2003

APPENDIX I-B / ANNEXE I-B

ABBREVIATIONS OF ROUTES / ABRÉVIATIONS DES VOIES D'AMINISTRATION

ROUTE CODE VOIE

Block or Infiltration BIN Infiltration

Barn BRN/ÉTA Étable

Buccal BUC Buccale, orale

Caudal Block CAU Anesthésie caudale

Dental DEN Dentaire

Dialysis DIS Dialyse

Epidural EPD Épidural

Disinfectant (Food Premises) HOM Désinfectant (locaux alimentaires)

Hospital Disinfectant (Area) HOS Désinfectant de locaux hospitaliers

Intra Articular IA Intra-articulaire

Intra Amniotic IAM Intra-amniotique

Intrabursal IBU Intrabursique

Intracardiac ICD Intracardiaque

Intracranial ICR Intracrânienne

Intracavity ICV Intra-cavitaire

Intradermal ID Intradermique

Intramuscular IM Intramusculaire

Intra-Mammary (INF) IMM Intra-mammaire (bébé)

Intervertebral IND Intervertébrale

Intrafollicular INF Intra-folliculaire

Inhalation INH Inhalation

Injectable INJ Injectable

Instrument(s) INS Instrument(s)

Intrathecal INT Intra-thécale

Intraocular IO Intraoculaire

Intraperitoneal IP Intrapéritonéale

Intrapleural IPL Intrapleurale

Intrapulmonary IPU Intrapulmonaire

Irrigation IR Irrigation

Intrasinal ISI Intra-sinusiennne, intra-sinusale

Instillation ISL Instillation

Intraspinal ISP Intraspinale, intrarachidienne
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APPENDIX I-B / ANNEXE I-B

ABBREVIATIONS OF ROUTES / ABRÉVIATIONS DES VOIES D'AMINISTRATION

ROUTE CODE VOIE

Intrasynovial ISY Intra-synoviale

Intrathoracic IT Intrathoracique

Intubing ITB Intubation

Intratracheal ITR Intratrachéal(e)

Intratesticular ITS Intratesticulaire

Intravesicular ITV Intra-vésiculaire

Intrauterine IU Intra-utérin(e)

Intravenous or Intravascular IV Intraveineuse ou intravasculaire

Intraventicular IVR Intraventriculaire

Laboratory Test LAB Essai, analyse de laboratoire

Miscellaneous MIS Divers

Nasal NAS Nasale

Nil NIL Néant

Ophthalmic OPH Ophtalmique

Oral ORL Orale

Otic OT Otique

Periosteal PRS Périostale

Parenteral (Unspecified) PRT Parentérale (non spécifiée)

Retrobulbar RB Rétrobulbaire

Refer (See Dosage Form) REF Voir forme posologique

Rectal RT Rectale

Subarachnoidal SAR Sous-arachnoïdienne

Subcutaneous SC Sous-cutanée

Sublingual SLG Sublinguale

Surgical SUR Chirurgicale

Topical TOP Topique

Transdermal TRD Transdermique

Urethral URH Urétrale

Vaginal VAG Vaginale
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APPENDIX I-C / ANNEXE I-C

ABBREVIATIONS OF UNITS / ABRÉVIATIONS DES UNITÉS DE MESURE

UNIT CODE UNITE

Ampoule AMP Ampoule

Billion B Milliard

Bottle BOTTL Flacon, bouteille

Box BOX Boîte

Centesimal Scale C Échelle centésimale

Can CAN Boîte métallique

Capsule CAP Capsule

Cubic Centimetre CC Centimètre cube

Dilution - 1/10 Centesimal Scale CH Dilution - 1/10 échelle centésimale

Centimetre CM Centimètre

Decimal Scale D/M Échelle métrique

Disk DISC Disque

Dessert Spoon DSP Cuillerée à dessert

Fluid Dram FL DR Drachme liquide

Fluid Ounce FL OZ Once liquide

Gallon GAL Gallon

Gram GM Gramme

Grain GR Grain

Kilogram KG Kilogramme

Kit KIT Trousse

Litre L Litre

Pound LB Livre

Limit Flocculation Unit LF Dose LF ou LF

Lozenge LOZ Pastille

Million M Million

Millicurie MC Millicurie

Microcurie MCC Microcurie

Microgram MCG Microgramme

Milliequivalent MEQ Milliéquivalent

Milligram MG Milligramme

Minim, Drop MIN Goutte

Millitre ML Millilitre
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APPENDIX I-C / ANNEXE I-C

ABBREVIATIONS OF UNITS / ABRÉVIATIONS DES UNITÉS DE MESURE

UNIT CODE UNITE

Millimole MMO Millimole

Nil NIL Néant

Nanokat NKAT Nanokat

Non-standard NS Non normalisé

Ounce OZ Once

Package PCK Paquet, emballage

Percentage % Pourcentage

Piece PIECE Pièce

Quantity Sufficient QS En quantité suffisante

Strip STRIP Bande

Square Centimetre SQ CM Centimètre carré

Square Inch SQ IN Pouce carré

Syringe SYR Seringue

Tablet TAB Comprimé

Tablespoon TBS Cuillerée à soupe

Mother-Tincture TM Teinture-mère

Trace TRACE Trace

Turbidity Reducing Unit TRU Unité de réduction de la turbidité

Teaspoon TSP Cuillerée à thé

Tuberculin Unit TUB Unité de tuberculine

Tube TUBE Tube

International Unit UNIT Unité internationale

Protein Nitrogen Unit (PNU) UNIT Unité d'azote protéique

TCID 50 Unit UNIT Dict 50

Unit (General Unspecified) UNIT Unité (en général, non précisée)

Vial VIAL Fiole

Homeopathic Unit X Unité homéopathique
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APPENDIX II / ANNEXE II
ABBREVIATIONS OF MANUFACTURER'S NAMES/ABRÉVIATIONS DES NOMS DE FABRICANTS

ABB Abbott & Ross Laboratories, Ltd.
AGA Amgen Canada Inc.
AKN Dioptic Laboratories
ALC Alcon Canada Inc.
ALL Allergan Inc.
ALZ Alza Corporation
ALT Altimed
APX Apotex Inc.
ATL Laboratoire Atlas Inc.
AUG    Agouron Pharmaceuticals Canada Inc.
AVE Aventis Pharma Inc.
AXC Axcan Pharma
AXL Allerex Laboratory Ltd.
AZE Astra Zeneca Pharma
BAK Baker Cummins Inc.
BAY Bayer Inc., Health Care Division
BEX Berlex Canada Inc.
BIF Bioforce Canada Ltd/Ltee.
BLO Block Drug Company (Canada) Ltd.
BOE Boehringer Ingelheim (Canada) Ltd.
BRI Bristol-Myers Squibb Canada Inc.
BSH Baush & Lomb Canada Inc.
BUA W.K. Buckley Limited
CBV Ciba Vision
CDX Canderm Pharmacal Ltd./Ltee
CHC Pfizer Canada, Consumer Health Care

Division
CRY Crystaal
CYI Cytex Pharmaceuticals Inc.
DAF Maritime Medical Pharmacy
DCL D.C. Labs Limited
DOM Dominion Pharmacal
DPT Dermtek Pharmaceuticals Ltd
DRH Draxis Health Inc.
DUI Duchesnay
DUP DuPont Pharma
FAU Faulding Canada Inc.
FEI Ferring Inc.
FJI Fujisawa Canada Inc.
FOU Fournier Pharma Inc.
FRS Merck Frosst Canada Inc.
GAC Galderma Canada Inc.
GCC Germiphene Corporation
GSK GlaxoSmithKline
GLE Glenwood Laboratories Canada Ltd.
GLS The Glades/Div. Stiefel
GPM Genpharm Inc. Pharmaceuticals
HAL Hall Laboratories Ltd.
HJM Atlantic Blue Cross Care
HLR Hoffmann-La Roche Ltd/Ltee.
HOR Carter-Horner Inc.
HST Hollister-Stier Laboratories
ICN ICN Canada Ltd.
JAM C.E. Jamieson Co. Ltd.

JAN Janssen-Ortho Inc.
KIN Kinsmor Pharmaceuticals Inc.
KNO Knoll Pharma Inc.
KRI Kripps Pharmacy Ltd
LDL London Drugs Ltd
LEO Leo Pharma Inc.
LIH Lioh Unc.
LIL Eli Lilly Canada Inc.
LON Linson Pharma Inc.
MCL McNeil Consumer Products
MCN McNeil Pharmaceutical Canada Ltd.
MED Medican Pharma Inc.
MDS Medicis Canada LTD./LTEE.
MJO Mead Johnson Canada
MLA Proctor & Gamble Healthcare
MSD Merck, Frosst Canada Inc.
MZZ Methapharma, Div.of Meta Pharmaceutical
NEO Neo Lab Inc.
NNC Novartis Consumer Health Canada Inc.
NNO Novo Nordisk Canada Inc.
NOP Novopharm Ltd.
NSE Nutri Souce Inc Les Aliments
NVR Novartis Pharma Canada Inc.
NXP Nu-Pharm Inc.
ODN Odan Laboratories Ltd.
OLB Oral-B Canada         
ORG Organon Canada Ltd/Ltee.
OTK Organon Teknika Inc.
PAL Paladin Labs Inc.
PDL Pro Doc Laboratories Ltd.
PFC Professional Pharmaceutical Corp.
PFI Pfizer Canada Inc.
PFR Purdue Pharma
PGA Proctor & Gamble Pharmaceuticals Inc.
PGO Pangeo Pharma (Canada) Inc.
PHA Pharmetics 1997 Inc.
PHH Pharmel Inc (Div. of Pharmascience)
PMS Pharmascience Inc.
PMT Pharmetics LTD.
PCA Pharmacia Inc. Canada
PVR Pharmavite Corporation
QGT Sigma-Tau
RBT Roberts Pharmaceutical of Canada, Inc.
RHG Rheningold Food International Ltd.
RHO Roxalpharma
RIK 3M Pharmaceuticals
RIP Rivex Pharma Inc.
RIV Riva Laboratories Ltée
ROP Rhodipharm Inc.
RPH Ratiopharm Inc.
RPR Rhone-Poulenc Rorer Canada Inc
SAN Sandoz Canada Inc.
SCH Schering Canada Inc.
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APPENDIX II / ANNEXE II
ABBREVIATIONS OF MANUFACTURER'S NAMES/ABRÉVIATIONS DES NOMS DE FABRICANTS

SDG Shoppers Drug Mart
SDR Stanley Pharmaceuticals Ltd.
SHK Shaklee Canada Inc.
SEV Servier Canada Inc.
SIL Sabex 2002 Inc.
SNE Smith & Nephew, Inc.
SNS Sanofi-Synthelabo Canada Inc.
SPH Solvay Pharma Inc.
SRO Sereno Canada Inc
STI Stiefel Canada Inc.
SWR Swiss Herbal Remedies
TAR Taro Pharmaceuticals Inc.
TCD Trans Canaderm Inc.
TCH Technilab, Inc.
TLC Technilab Consumer Division

THR     Theramed Corporation
TRM 3M
ULT Ultrapharm 2000 Inc.
VCO     Virco Pharmaceuticals Inc.
VLH Lundbeck Canada Inc.
VTH Vita Health Company (1985) Ltd.
WAM Wampole Inc.
WAY Wyeth-Ayerst Canada Inc.
WHH Whitehall-Robins Inc
WIL Wiler Fine Chemicals Ltd.
WIN Sanofi Winthrop
WSQ Westwood Squibb
YNO Bayer Inc. Consumer Care Division
YNP Bayer Inc.
YYY Dermick
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APPENDIX III

EXTEMPORANEOUS PREPARATIONS

TRADENAME PIN PLANS

Anthralin Ointment .4% 00901113 AEFGV
Anthralin Soft Paste .05% 00902063 AEFGV
Anthralin Soft Paste .1% 00900907 AEFGV
Anthralin Soft Paste .2% 00900915 AEFGV
Anthralin Weak Ointment .2% 00901105 AEFGV
Disulfiram Powder 00999087 AEFG
Hydrochlorthiazide powders and suspensions for oral use 00999106* AEFGV
Hydrocortisone Powder in concentrations greater than 0.5% in
        Compounds for topical applications 00990841* AEFGV
LCD. (Coal Tar Solution) in compounds for topical applications 00358495* AEFGV
Meclizine Powder 00903076 AEFGV
Prednisone powders and suspension for oral use 00999108* AEFGV
Progesterone powder in compounds for topical application 00990876* AEFGV
Propylene Glycol Liquid in compounds for topical applications 00990884* ABEFGV
Salicylic Acid in compounds for topical applications 00900788* AEFGV
Saturated Solution Potassium Iodide 00999105* AEFGV
Spironolactone powders and suspensions for oral use 00999107* AEFGV
Sulphur in compounds for topical applications 00900826* AEFGV
Testosterone in compounds for topical applications 00903035 AEFGV

*  This PIN will be used to submit claims for any strength of this extemporaneous preparation.
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APPENDIX IV

SPECIAL AUTHORIZATION

The Prescription Drug Program will consider approving payment for drug products not offered
as benefits.  Written requests for individuals who are Program beneficiaries for Plans
A,B,E,F,G,R,T,V must be sent to the New Brunswick Prescription Drug Program, Special
Authorization Unit.

Information on the special authorization request should include the:

• Patient’s Medicare number
• Patient’s date of birth
• Drug, dosage form and strength
• Expected duration of therapy
• Specific clinical and diagnostic evidence supporting the use of the medication

Part A: Requests for drugs not having defined criteria are reviewed on a case-by-case basis.

Part B: Requests for drugs listed in this appendix are reviewed individually and must meet the
defined criteria.

Requests for special authorization should be sent to:

Special Authorization Unit

New Brunswick Prescription Drug Program
P.O. Box 690
644 Main Street
Moncton, New Brunswick
E1C 8M7

Local Fax: 506-867-4872
Toll Free Fax: 1-888-455-8322

Toll Free Inquiry Line: 1-800-332-3691

Please note that Special Authorization requests for Plan U
(HIV - Infected Persons), should be sent to:

Director, Medicare/Prescription Drug Program
Department of Health and Community Services
P. O. Box 5100
Fredericton, New Brunswick
E3B 5G8
Tel:  (506) 444-5295
Fax: (506) 444-4207
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ACARBOSE (PRANDASE)
Tablets 50mg and 100mg

For non-insulin-dependent diabetes mellitus (NIDDM) patients failing or having
contraindications to sulphonylurea and/or biguanide oral hypoglycemics after a reasonable
attempt at diet and exercise therapy.

ALENDRONATE (FOSAMAX)
Tablets 10mg and 40mg

1. For the treatment of Paget’s disease.

2. For the treatment of osteoporosis when hormone replacement therapy (HRT) is declined, not
tolerated or contraindicated.

Osteoporosis is defined as a bone mineral density (BMD) at least 2.5 standard deviations below
the young adult mean (T score ≤ -2.5) and/or the presence of osteoporotic fractures. (World
Health Organization definition).

ALENDRONATE (FOSAMAX)
Tablets 70mg

For the treatment of osteoporosis when hormone replacement therapy (HRT) is declined, not
tolerated or contraindicated.

Osteoporosis is defined as a bone mineral density (BMD) at least 2.5 standard deviations below
the young adult mean (T score = -2.5) and/or the presence of osteoporotic fractures. (World
Health Organization definition).

AMLODIPINE BESYLATE (NORVASC)
Tablets 5mg and 10mg

1. For the management of angina

2. For the treatment of mild to moderate hypertension patients in whom the use of formulary
alternatives is ineffective, not tolerated or contraindicated.

Prescriptions written by New Brunswick internal medicine specialists do not require special
authorization.  Subsequent refills ordered by other practitioners will not require special
authorization.

ATOVAQUONE (MEPRON)
Suspension 750mg/5ml

For the treatment of mild to moderate Pneumocystis Carinii pneumonia in beneficiaries who are
intolerant to trimethoprim-sulfamethoxazole.
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AZITHROMYCIN (ZITHROMAX)
Tablets 600mg

For the prevention of disseminated Mycobacterium Avium Complex (MAC) in HIV positive
patients who are severely immunocompromised with CD4 levels <0.1 x 109/L.

BETAHISTINE (SERC)
Tablets 8mg and 16mg

For the symptomatic treatment of the recurrent episodes of vertigo associated with Ménière’s
disease.

BOSENTAN (TRACLEER)
Tablets 62.5mg and 125mg

For treatment of pulmonary arterial hypertension (PAH) in patients with

1. World Health Organization (WHO) functional class III and IV primary pulmonary
hypertension (PPH) or

2. Pulmonary hypertension secondary to scleroderma

Who are non responsive to first line therapy (e.g. calcium channel blockers) or have failed a
vasodilator test.

BOTULINUM TOXIN TYPE A (BOTOX)
Lyophilized concentrate for injection

1. Only requests for an approved indication for the product will be considered.  The approved
indication are:

(i) treatment of strabismus and blepharospasm associated with dystonia, including benign
essential blepharospasm or VII nerve disorders in patients 12 years of age and above.

(ii) cervical dystonia (spasmodic torticollis).
(iii) treatment of dynamic equinus foot deformity due to spasticity in pediatric cerebral palsy

patients.

2. In the case of strabismus, only requests from ophthalmologists with post-graduate training in
the management of strabismus will be considered.  Previous experience in the injection of
Botox for this indication is desirable.

3. The dose should be consistent with those doses listed in the approved product monograph.  In
strabismus, the maximum recommended dose as a single injection for any one muscle is 25
U.  In blepharospasm, the maximum dose injected per site should not exceed 5.0 units and
the cumulative dose in any 30 day period should not exceed 200 U.  Treatments should not
be repeated more frequently than every 3 months.
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4. Treatments should be administered in a hospital outpatient setting with adequate provision
for the management of anaphylactic reactions.

5. Requests must show that arrangements have been made with an accredited pharmacy
(hospital or community) for the procurement of Botox and storage of the product in a freezer
at or below –5oC.  A licensed pharmacist should be available to reconstitute the product for
injection under aseptic conditions.

6. Requests must show that arrangements have been made with the hospital to dispose of
unused Botox and injection equipment in the same manner used for other hazardous medical
wastes.

BUPROPION HYDROCHLORIDE (WELLBUTRIN SR)
Sustained Release Tablets 100mg and 150mg

For the symptomatic relief of depressive illness.

Prescriptions written by New Brunswick psychiatrists do not require special authorization.
Subsequent refills ordered by other practitioners will not require special authorization.

BUSERELIN ACETATE (SUPREFACT)
Nasal solution 1mg/ml

Approved for the palliative treatment of stage D2 carcinoma of the prostate (Plan F
beneficiaries).

CALCITONIN SALMON (MIACALCIN)
Nasal spray 200 IU

1. For the treatment of osteoporosis when hormone replacement therapy (HRT) is declined, not
tolerated or contraindicated, and alendronate, risedronate and raloxifene have failed, are not
tolerated or are contraindicated.

Osteoporosis is defined as a bone mineral density (BMD) at least 2.5 standard deviations below
the young adult mean (T score ≤ -2.5) and/or the presence of osteoporotic fractures. (World
Health Organization definition).

2. For pain associated with osteoporotic fragility fractures, bone metastases, pathological
fractures  (short-term coverage of up to 12 weeks).

CANDESARTAN (ATACAND)
Tablets 8mg and 16mg

For the treatment of hypertension in patients who require an ACE Inhibitor but cannot tolerate it
due to side effects.



A-15 June 2003

CAPECITABINE (XELODA)
Tablets 150mg and 500mg

For single agent treatment of patients who have metastatic colorectal cancer, with an ECOG
performance status of 0-2*, when first line combination chemotherapy (5-FU/
leucovorin/irinotecan) is declined or not tolerated.  Requests will be considered for patients who
are chemotherapy naive or patients who have progressed 6 months after completion of adjuvant
5-FU/ leucovorin therapy.

Must be prescribed by specialists in oncology. Approvals will be granted for up to 6 months at a
time.

* Patients who are asymptomatic and those who are symptomatic and in bed less than 50% of the
time.

CARVEDILOL (COREG)
Tablets 3.125mg, 6.25mg, 12.5mg and 25mg.

Requests will be considered for the treatment of stable symptomatic congestive heart failure
(CHF) on the recommendation of a cardiologist/internist.

Prescriptions written by cardiologists or internists do not require special authorization.

CELECOXIB (CELEBREX)
Capsules 100mg and 200mg

For the treatment of osteoarthritis and rheumatoid arthritis in patients who have at least one of
the following factors:

• Past history of ulcers
• Concurrent warfarin therapy
• Concurrent prednisone therapy
• Failure or intolerance to at least two other NSAIDs (e.g. ibuprofen, diclofenac, naproxen)

Recommended maximum daily doses: 200mg for osteoarthritis
400mg for rheumatoid arthritis

Note: Celecoxib is a regular benefit for beneficiaries age 65 and over (Plans A and V).
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CIPROFLOXACIN (CIPRO)
Tablets 250mg, 500mg and 750mg Oral Suspension 500mg/mL

For the treatment of:

• Complicated urinary tract infections caused by resistant bacteria.

• Skin, soft tissue, bone and joint infections caused by Gram negative bacteria.

• Severe (“malignant”) otitis externa.

• Infections with Pseudomonas aeruginosa (susceptible strains – resistance is now common).

• Selected patients with acute exacerbation of chronic bronchitis with risk factors

Risk factors include:
- poor pulmonary lung function (FEV1 below 50% predicted)
- age over 65
- comorbid medical illness (CHF, DM, CRF, chronic liver disease)
- chronic steroid use
- antibiotic use in previous three months
- malnutrition
- prolonged duration of disease
- 4 or more exacerbations per year

Prescriptions written by New Brunswick urologists, infectious disease specialists, medical
oncologists, hematologists, respiratory medicine specialists or medical microbiologists will not
require special authorization.

CLOPIDOGREL (PLAVIX)
Tablets 75mg

1. Secondary prevention of vascular ischemic events (myocardial infarction, stroke) in patients
with a history of symptomatic atherosclerotic disease who have had treatment failure or are
intolerant or allergic to ASA.

2. For the prevention of thrombosis post intracoronary stent implantation for a period of 28
days.  Prescriptions written by invasive (interventional) cardiologists for this procedure do
not require special authorization.  The claims adjudication system will automatically
recognize the NBPDP physician ID number of the cardiologists at the Atlantic Health
Sciences Centre.

3. For the prevention of vascular ischemic events in patients who have been hospitalized with
acute coronary syndrome (i.e. unstable angina or non-ST segment elevation myocardial
infarction) in combination with ASA for a period of three months.
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CLOZAPINE (CLOZARIL)
Tablets 25mg and 100mg

1. Clozapine is indicated for the management of treatment-resistant schizophrenia.  Requests
will be considered for beneficiaries who are non-responsive to, or intolerant of, conventional
anti-psychotic drugs.

a) non-responsiveness is defined as a lack of satisfactory clinical response, despite
treatment with the appropriate courses of maximum tolerated therapeutic doses of at least
two chemically-unrelated anti-psychotics.

b) intolerance is defined as the inability to achieve adequate benefit with
conventional anti-psychotics because of dose-limiting, intolerable adverse effects
such as parkinsonism, dystonia, akathesia and tardive dyskinesia.

2. Dosage and administration: Clozapine treatment must be initiated on an in-patient basis or in
an out-patient setting where medical supervision is available and vital signs can be
monitored.

When treatment is initiated in out-patients, special caution is advised in patients who are
receiving benzodiazepines or other psychotropic drugs as these patients may have an
increased risk of circulatory collapse accompanied by respiratory and/or cardiac arrest (see
Drug Interactions).  Extra caution is advised in patients with cardiovascular disease or a
history of seizures (See Warnings in monograph).  The dosage of Clozapine must be adjusted
individually.  For each patient the lowest effective dose should be used.

3. Informed consent from Clozapine patients or their legal guardian must be obtained and a
signed copy must be sent to the Prescription Drug Program with the application for Special
Authorization.

4. Documentation showing that arrangements have been made for haematological monitoring
must accompany each application.  Send a copy of (CSAN) Form 2.

5. Patients must be enrolled in Clozaril Support and Assistance Network (CSAN).  Send a copy
of (CSAN) Form 1 and (CSAN) Letter of Approval.

6. Requests must be received from a psychiatrist.  Prescriptions written by New Brunswick
psychiatrists do not require special authorization. Subsequent refills ordered by other
practitioners will not require special authorization.
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CYPROTERONE ACETATE (ANDROCUR and generic brands)
Tablets 50mg

1. Special authorization is not required for initial coverage.  Coverage for beneficiaries of Plans
A, E, F, V, W will be available for a 2 year period commencing the date of the beneficiary's
first claim for this product.

2. The value of continued anti-androgen therapy in patients with evidence of disease relapse
and progression is questionable.  Since the mean time to disease progression after initial
hormone management is approximately two years, Special Authorization must be obtained
for continuation beyond this period.  This should include urologic evaluation detailing
physician examination, PSA determinations, and bone scan or acid phosphatase where
appropriate.

3. The continued use of this medication would require such authorization every two years if the
patient is to remain on the medication.

DIPYRIDAMOLE EXTENDED RELEASE/ASA IMMEDIATE RELEASE
(AGGRENOX)
Capsules 200mg/25mg

For the secondary prevention of ischemic stroke/TIA in patients who have experienced a
recurrent thrombotic event (stroke, symptoms of TIA) while taking ASA.

EPOETIN ALFA (EPREX)
Liquid Inj Sc. 1000IU/0.5ml, 2000IU/0.5ml, 3000IU/0.3ml, 4000IU/0.4ml, 6000IU/.6ml,
8000IU/.8ml, 10000IU/ml and 20000IU/ml

1. Treatment of anemia associated with chronic renal failure.  Note: patients on dialysis (end-
stage renal disease) receive epoetin through the dialysis units.

2. Treatment of transfusion dependent anemia related to therapy with zidovudine in HIV-
infected patients

EPROSARTAN MESYLATE (TEVETEN)
Tablets 300mg, 400mg and 600mg

For the treatment of hypertension in patients who require an ACE Inhibitor but cannot tolerate it
due to side effects.

ESTRADIOL-17β (VIVELLE) (ESTRADOT)
Transdermal Patches 37.5mcg, 50mcg, 75mcg and 100mcg

For the treatment of menopausal symptoms in women for whom oral forms of HRT are not
tolerated or indicated.
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ETANERCEPT (ENBREL)
Liquid Injection 25mg

Rheumatoid Arthritis

Must be prescribed by a rheumatologist.

For the treatment of patients with active rheumatoid arthritis who:

• Have not responded to, or have had intolerable side-effects with, an adequate trial of
combination traditional DMARD (disease modifying antirheumatic drug) therapy.
Combination DMARD therapy must include methotrexate unless contraindicated or not
tolerated, OR

• Are not candidates for combination DMARD therapy must have had adequate trial of at least
three traditional DMARDs in sequence, one of which must have been methotrexate unless
contraindicated

AND
• Have had an adequate trial of leflunomide unless it is contraindicated or not tolerated.

FAMCICLOVIR (FAMVIR)
Tablets 500mg

For the treatment of acute herpes zoster (shingles): 500mg TID x 7 days.

• Therapy should be initiated within 72 hours of onset of rash.  The drug has little benefit if
started after 72 hours.

Prescription claims submitted by pharmacies which meet the following conditions are
automatically reimbursed and do not require special authorization.

• Beneficiaries 50 years of age and older.  Persons in this age group have a higher incidence of
post-zoster pain.

• Annual quantity limit of 10, 500mg (21 doses of 500mg).

FENTANYL TRANSDERMAL (DURAGESIC)
Patches 25mcg/hr, 50mcg/hr, 75mcg/hr and 100mcg/hr

1. An alternative analgesic for use in cancer pain management where oral drug administration is
not possible or is not practical.

2. Where it can be demonstrated that adequate alternative analgesics have been used
unsuccessfully and that Duragesic is being considered as an alternative to continuous
parenteral infusion of narcotics.
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FILGRASTIM (NEUPOGEN - AMGEN)
Injection 300mcg/1mL, 480mcg/1.6mL

GENERAL
Filgrastim must be prescribed or requested by a certified hematologist or medical oncologist.

1. USE FOR CHEMOTHERAPY SUPPORT

a) Primary  prophylaxis:
For use in previously untreated patients receiving a moderate to severely
myelosuppressive chemotherapy regimen (i.e. ≥ 40% incidence of febrile neutropenia).
Febrile neutropenia is defined as a temperature ≥ 38.50C or > 380C three times in a 24
hour period and neutropenia with an absolute neutrophil count (ANC) < 0.5 x 109/L.

b) Secondary prophylaxis:
• For use in patients receiving myelosuppressive chemotherapy who have experienced

an episode of febrile neutropenia, neutropenic sepsis or profound neutropenia in a
previous cycle of chemotherapy; or

• For use in patients who have experienced a dose reduction or treatment delay longer
than one week, due to neutropenia.

c) Dosing for Chemotherapy support:
The manufacturer recommends an initial dose of 5mcg/kg/day. When dose scavenging
techniques are not available, the following recommendations are suggested:
• Patients ≤70 Kg use 1 ml vial (300mcg) DIN 01968017
• Patients > 70 Kg use 1.6 ml vial (480mcg) PIN 00999001

2. USE  FOR NON-MALIGNANT INDICATIONS

a) Treatment of congenital neutropenia, idiopathic neutropenia or cyclic neutropenia in
patients with recurrent clinical infections.

b) Drug-induced neutropenia (e.g. antiviral therapy in patients with HIV).
c) Refer to product monograph for dosing recommendations.

3. USE IN STEM-CELL TRANSPLANTATION

a) Mobilization:
As an adjunct to progenitor cell transplantation, for mobilization of peripheral blood stem
cells (PBSC).  The recommended dosage is 10mcg/kg/day.

b) Reconstitution/Engraftment:
Post bone marrow transplantation (BMT) or PBSC transplantation to speed hematopoietic
reconstitution.  The recommended dosage is 5mcg/kg/day.

4. UNACCEPTABLE USE
Treatment of febrile neutropenia or in the prevention of febrile neutropenia in the palliative
setting.
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FINASTERIDE (PROSCAR)
Tablets 5mg

1. Finasteride is indicated for the treatment of symptomatic benign prostatic hyperplasia.
a) Requests will be considered for beneficiaries whose symptoms are sufficiently severe to

be considered surgery including those patients who are a poor surgical risk.
b) Finasteride is not indicated for those patients who are candidates for immediate surgery.

2. Unless the request is from a urologist, it must show that:
a) urological evaluation has been carried out.
b) PSA level has been verified prior to starting Proscar (unless a reason is provided for not

doing so, i.e. age, pre-existing medical condition).

3. Initial approval limits payment to a maximum of 6 months which can be renewed at the
request of the physician upon determination of clinical response.

FLUTAMIDE (EUFLEX and generic brands)
Tablets 250mg

1. Special Authorization is not required for initial coverage.  Coverage for beneficiaries of Plans
A, E, F, V, and W will be available for a 2 year period commencing the date of the
beneficiary's first claim for this product.

2. The value of continued anti-androgen therapy in patients with evidence of disease relapse
and progression is questionable.  Since the mean time to disease progression after initial
hormone management is approximately two years, Special Authorization must be obtained
for continuation beyond this period.  This should include urologic evaluation detailing
physician examinations, PSA determinations, and bone scan or acid phosphatase where
appropriate.

3. The continued use of this medication would require such authorization every 2 years if the
patient is to remain on the medication.

FORMOTEROL (FORADIL)
Dry Powder for Inhalation 12 µg

Indicated in patients, 12 years of age or older, with reversible obstructive airway disease who are
using optimal corticosteroid treatment, but are still poorly controlled.

FORMOTEROL (OXEZE)
Turbuhaler 12 µg

Indicated in patients, 12 years of age or older, with reversible obstructive airway disease who are
using optimal corticosteroid treatment, but are still poorly controlled.
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FOSFOMYCIN TROMETHAMINE (MONUROL)
Sachets (single dose) 1 gram

For the treatment of acute uncomplicated urinary tract infections:

1. In which micro-organisms are resistant to first line agents, or

2. In patients who have an allergy or contraindication to first line agents

GABAPENTIN (NEURONTIN and generic brands)
Capsules 100mg, 300mg and 400mg

1. For the treatment of refractory epilepsy not well controlled with conventional therapy.

2. Not intended for monotherapy.

GANCICLOVIR (CYTOVENE)
Capsules 250mg

For maintenance treatment of CMV retinitis in immunocompromised patients where the retinitis
is stable following at least 3 weeks of therapy with intravenous ganciclovir.

GOSERELIN ACETATE (ZOLADEX)
Depot S.C. 3.6mg

1. Requests will be considered for beneficiaries of Plans E and F for the palliative treatment of
stage D2 carcinoma of the prostate.

(i) The value of continued anti-androgen therapy in patients with evidence of disease
relapse and progression is questionable.  Since the mean time to disease
progression after initial hormone management is approximately two years,
Special Authorization must be obtained for continuation beyond this period.  This
should include urologic evaluation detailing physical examination, PSA
determinations, and bone scan or acid phosphatase where appropriate.

(ii) The continued use of this medication would require such authorization every two
years if the patient is to remain on the medication.

2. Approved for the hormonal management of endometriosis, including pain relief and
reduction of endometriotic lesions.  Requests will be considered for women age 18 and older.
Approval limits payment to a maximum of 6 months of therapy.
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Hp-PAC (Containing LANSOPRAZOLE Cap 30mg, AMOXICILLIN Cap 500mg,
CLARITHROMYCIN Tab 500mg)

H. pylori positive patients with peptic ulcer disease (PUD);

• A one-time prescription for an Hp-PAC (lansoprazole, amoxicillin, clarithromycin) as an
approved H. pylori eradication regimen (see table of H. pylori regimens under proton pump
inhibitors) will be reimbursed for PDP patients without requiring a Special Authorization
request.

• The one time prescription will be limited up to a maximum of 7 days of therapy (7 blister
cards).  This will allow for a 7 day eradication regimen.

IMIQUIMOD (ALDARA)
Cream 5%

For the treatment of external genital and external perianal/condyloma acuminata warts.

INFLIXIMAB (REMICADE)
Liquid Injection 100mg

Rheumatoid Arthritis

Must be prescribed by a rheumatologist.

For the treatment of patients with active rheumatoid arthritis who:

• Have not responded to, or have had intolerable side-effects with, an adequate trial of
combination traditional DMARD (disease modifying antirheumatic drug) therapy.
Combination DMARD therapy must include methotrexate unless contraindicated or not
tolerated, OR

• Are not candidates for combination DMARD therapy must have had adequate trial of at least
three traditional DMARDs in sequence, one of which must have been methotrexate unless
contraindicated

AND
• Have had an adequate trial of leflunomide unless it is contraindicated or not tolerated.
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INFLIXIMAB (REMICADE)
Liquid Injection 100mg

Crohn’s Disease

Must be prescribed by, or in consultation with, a gastroenterologist or physician with a specialty
in gastroenterology.

Severe active Crohn’s Disease
Requests will be considered for treatment of patients refractory to therapy with EACH of the
following:

• 5-ASA products-minimum trial of 3 grams per day for 6 weeks AND
• Glucocorticosteroids - including steroid dependent disease AND
• Immunosuppressive therapy - azathioprine, 6-mercaptopurine or methotrexate for minimum

3 months*

Initial approval will be for a single 5 mg/kg dose.  A second infusion may be considered for
patients not responding to the first infusion, or in patients initially responsive but worsening
before maintenance therapy is effective.

Fistulizing Crohn’s Disease
Requests will be considered for patients with actively draining perianal or enterocutaneous
fistula(e) that have occurred or persisted despite:

• Antibiotic therapy with metronidazole +/- ciprofloxacin for a minimum of 3 weeks AND
• Immunosuppresive therapy with azathioprine, 6-mercaptopurine or methotrexate for

minimum of 6 weeks*

Initial approval will be for three doses of 5mg/kg dose at 0, 2 and 6 weeks.

* Patients who are very ill and not candidates for surgery may qualify for infliximab therapy
without a trial of AZA, 6-MP or MTX as they may require a more rapid onset of response.
Contraindications or serious adverse reactions limiting the use of any of the above therapies
should be noted on the request for coverage.

INSULIN ASPART (NOVORAPID)
100unit vial and penfill

For patients with type I or II diabetes who have experienced frequent episodes of postprandial
hypoglycemia; have unpredictable mealtimes; have insulin resistance; or who are using
continuous subcutaneous insulin infusion.

Prescriptions written by New Brunswick endocrinologists and internists do not require special
authorization. Subsequent refills ordered by other practitioners will not require special
authorization.
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INSULIN LISPRO (HUMALOG)
10ml Vials, 5x1.5ml cartridges and 5x3ml cartridges

For patients with type I or II diabetes who have experienced frequent episodes of postprandial
hypoglycemia; have unpredictable mealtimes; have insulin resistance; or who are using
continuous subcutaneous insulin infusion.

Prescriptions written by New Brunswick endocrinologists and internists do not require special
authorization. Subsequent refills ordered by other practitioners will not require special
authorization.

IRBESARTAN (AVAPRO)
Tablets 75mg, 150mg and 300mg

For the treatment of hypertension in patients who require an ACE Inhibitor but cannot tolerate it
due to side effects.

LAMIVUDINE (HEPTOVIR)
Tablets 100 mg and Solution 5mg/mL

For the treatment of patients with chronic hepatitis B with evidence of hepatitis B replication,
defined as:

1) HBsAg positive for at least 6 months
2) Evidence of active viral replication (HBeAg positive)
3) ALT level elevated on at least 3 consecutive occasions over a 3 month period.

Prescriptions written by New Brunswick internal medicine specialists do not require special
authorization.

LAMOTRIGINE (LAMICTAL and generic brands)
Tablets 25mg, 100mg and 150mg and Chewable Tablets 5mg

1. For the treatment of refractory epilepsy not well controlled with conventional therapy.

2. As adjunctive therapy for the management of the seizures associated with Lennox-Gastaut
syndrome.

LANSOPRAZOLE (PREVACID)
Tablets 15mg and 30mg

See criteria under Proton Pump Inhibitors
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LATANOPROST (XALATAN)
Liquid Ophthalmic 0.005%

For the reduction of intraocular pressure in patients with open angle glaucoma or ocular
hypertension who are intolerant of, or insufficiently responsive to, another IOP lowering drug.

Xalatan (latanoprost) is available as a conditional benefit for Plans A, F+18,V if the beneficiary
has had a previous claim for a first-line glaucoma agent.  When a claim is submitted, the system
will check the beneficiary’s history for the previous 12 months.  If a claim for a product in ATC
"S01E" is found (eg. betaxolol, levobunolol, timolol etc.), the claim for Xalatan will be
reimbursed.

LEFLUNOMIDE (ARAVA)
Tablets 10mg, 20mg and 100mg

For the treatment of patients with active rheumatoid arthritis who have not responded to, or have
had intolerable toxicity with, an adequate trial of combination traditional DMARD (disease
modifying antirheumatic drug) therapy.  Combination DMARD therapy must include
methotrexate unless contraindicated or not tolerated.

Patients who are not candidates for combination DMARD therapy must have had adequate trial
of at least three traditional DMARDs in sequence, one of which must have been methotrexate
unless contraindicated.

LEUPROLIDE (LUPRON & LUPRON DEPOT)
Injection 5mg and Depot 7.5mg (1-month Slow Release)

Requests will be considered for beneficiaries of Plans E and F for the palliative treatment of
stage D2 carcinoma of the prostate.

1. (i) The value of continued anti-androgen therapy in patients with evidence of disease
relapse and progression is questionable.  Since the mean time to disease
progression after initial hormone management is approximately two years, Special
Authorization must be obtained for continuation beyond this period.  This should
include urologic evaluation detailing physical examination, PSA determinations,
and bone scan or acid phosphatase where appropriate.

(ii) The continued use of this medication would require such authorization every two
years if the patient is to remain on the medication.

2. For the treatment of central precocious puberty.
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LEUPROLIDE (LUPRON DEPOT)
Injection 3.75mg (1-month Slow Release)

1. For the hormonal management of endometriosis, including pain relief and reduction of
endometriotic lesions.  Requests will be considered for women age 18 and older.  Approval
limits payment to a maximum of 6 months of therapy.

2. For the treatment of central precocious puberty.

LEUPROLIDE (LUPRON DEPOT)
Injection 11.25mg (3-month Slow Release)

For the hormonal management of endometriosis, including pain relief and reduction of
endometriotic lesions.  Requests will be considered for women age 18 and older.  Approval
limits payment to a maximum of 6 months of therapy.

LINEZOLID (ZYVOXAM)
Tablets 600mg

• For treatment of proven vancomycin-resistant enterocci (VRE) infections.

• For the treatment of proven methicillin-resistant Staphylococcus aureus (MRSA) /
methicillin-resistant Staphylococcus epidermidis (MRSE) infections in patients who are
unresponsive to, or intolerant of, intravenous vancomycin or in whom intravenous
vancomycin is not appropriate.

The drug must be prescribed by, or in consultation with, an infectious disease specialist or
medical microbiologist.

LOSARTAN (COZAAR)
Tablets 25mg, 50mg and 100mg

For the treatment of hypertension in patients who require an ACE Inhibitor but cannot tolerate it
due to side effects.

NAFARELIN ACETATE (SYNAREL)
Nasal Solution 2mg/ml

Approved for the hormonal management of endometriosis, including pain relief and reduction of
endometriotic lesions.  Requests will be considered for women age 18 and older.  Approval
limits payment to a maximum of 6 months of therapy.
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NALTREXONE (REVIA)
Tablets 50mg

1. Treatment of alcohol dependence: Naltrexone is indicated in the treatment of alcohol
dependence, as an adjunct to a comprehensive Psychotherapeutic or psychological
alcoholism counselling program to support abstinence, and reduce the risk of relapse.

2. Treatment of opioid dependence: Naltrexone is indicated for the maintenance of opiate-free
state in individuals who were previously opiate-dependent but have successfully completed
detoxification.  Treatment should not be attempted until the patient has remained opioid-free
for 7 - 10 days. The drug is reported to be of greatest use in good prognosis narcotic addicts
who take the drug as part of a comprehensive occupational rehabilitative program,
behavioural contract, or other compliance enhancing protocols.  There are no data that
demonstrate an unequivocally beneficial effect of Naltrexone on the rates of recidivism
among detoxified formerly opioid-dependent individuals, who self administer the drug.

Requests for Naltrexone will be considered for patients participating in a comprehensive
treatment program.  In the event that a patient participates in a program other than those offered
by the Regional Addiction Services, details on the type of counselling/supportive program the
patient will be involved in will be requested.

The program will authorize a total quantity of no more than 12 weeks initially.  In order to
monitor the patient compliance with the treatment program, reimbursement of individual
prescriptions will be limited to a two week supply for the first 12 weeks.

Further reimbursement will require information on the outcome of therapy as well as patient's
compliance rate with treatment programs.

NARATRIPTAN (AMERGE)
Tablets 1mg and 2.5mg

1. For the treatment of migraine headache where patients have a definite diagnosis of migraine
with or without aura based on the current Canadian guidelines.

2. The initial approval for persons not previously treated with a 'triptan' will be limited to a
quantity equal to three days of therapy per month at the maximum dose for two months.  If
therapy has been successful, special authorization could be renewed for a period of up to 12
months.

Note:   Patients experiencing three or more severe migraine attacks in one month should be
considered for migraine prophylaxis therapy.

Special authorization for the products naratriptan 1mg and 2.5mg tablets, sumatriptan 100mg
tablets, sumatriptan 20mg nasal spray and zolmitriptan 2.5mg tablets will be considered as a set.
Approvals will include all products in this list, however reimbursement will be available for a
maximum quantity of one agent per month.
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NILUTAMIDE (ANANDRON)
Tablets 50mg and 100mg

1. Special Authorization is not required for initial coverage.  Coverage for beneficiaries of Plans
A, E, F, V and W will be available for a 2 year period commencing the date of the
beneficiary's first claim for this product.

2. The value of continued anti-androgen therapy in patients with evidence of disease relapse
and progression in questionable.  Since the mean time to disease progression after initial
hormone management is approximately two years, Special Authorization must be obtained
for continuation beyond this period.  This should include urologic evaluation detailing
physician examination, PSA determinations, and bone scan or acid phosphatase where
appropriate.

3. The continued use of this medication would require such authorization every two years if the
patient is to remain on the medication.

NORETHINDRONE ACETATE / ESTRADIOL-17β (ESTALIS) (ESTALIS-SEQUI)
Transdermal patches 140/50mcg and 250/50mcg

For the treatment of menopausal symptoms in women for whom oral forms of HRT are not
tolerated or indicated.

OCTREOTIDE ACETATE (SANDOSTATIN)
Injection 50mcg, 100mcg, 500mcg ampoules and 200mcg multi-dose vial

1. For the control of symptons associated with metastatic carcinoid and vasoactive intestinal
peptide-secreting tumors (VIPomas).

2. For the treatment of acromegaly.

OCTREOTIDE ACETATE (SANDOSTATIN LAR)
Injection 10mL vials, 10mg, 20mg and 30mg

For the treatment of acromegaly.

OLANZAPINE (ZYPREXA)
Tablets 2.5mg, 5mg, 7.5mg and 10mg
OLANZAPINE (ZYPREXA ZYDIS)
Tablets 5mg and 10mg

For the acute and maintenance treatment of schizophrenia and related psychotic disorders.
Advice from a psychiatrist is suggested prior to starting therapy.

Prescriptions written by New Brunswick psychiatrists do not require special authorization.
Subsequent refills ordered by other practitioners will not require special authorization.
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OMEPRAZOLE (LOSEC)
Tablets 20mg

See criteria under Proton Pump Inhibitors

ONDANSETRON (ZOFRAN)
Tablets 4mg and 8mg

1. Only requests for the oral tablets are eligible for consideration.

2. Eligible patients are approved adults or pediatric beneficiaries of the New Brunswick
Prescription Drug Program who:

(a) are receiving a course of highly emetogenic chemotherapy (i.e. contains cisplatin)
or moderately emetogenic chemotherapy (i.e. contains cyclophosphamide,
doxorubicin, epirubicin, melphalan) and,

(b) have experienced adverse effects to metoclopramide, prochlorperazine or
dexamethasone or have a specific contraindication which does not allow use of
these drugs as antiemetics or,

(c) have had continued episodes of nausea and vomiting related to chemotherapy
which have not responded to therapeutic doses of metoclopramide,
dexamethasone or prochlorperazine.

3. Other drug and non-drug causes or pre-existing nausea and vomiting should be identified
and eliminated.

4. The dose and duration of therapy approved will be:
Children (ages 4-12): 4mg Q8H for up to 5 days post-chemotherapy
Adults: 8mgQ8H for up to 5 days post-chemotherapy

5. Duration of approval will be for the full course of the chemotherapy regimen

OXYBUTYNIN XL (DITROPAN XL)
Tablets 5mg and 10mg

For the treatment of urinary frequency, urgency, or urge incontinence in patients who have
discontinued oxybutynin immediate release due to intolerable side effects.
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OXYCODONE (OXY IR)
Tablets (immediate release) 5mg, 10mg and 20mg

For the treatment of moderate to severe cancer-related or chronic non-malignant pain.

OXYCODONE (OXYCONTIN CR)
Tablets (controlled release) 10mg, 20mg, 40mg and 80mg

For the treatment of moderate to severe cancer-related or chronic non-malignant pain.

PANTOPRAZOLE (PANTOLOC)
Tablets 40mg

See criteria under Proton Pump Inhibitors

PIOGLITAZONE (ACTOS)
Tablets 15mg, 30mg and 45mg

For patients with type 2 diabetes who are not adequately controlled by diet, exercise and drug
therapy.  Drug therapy should include a trial of a sulfonylurea and metformin, alone and in
combination, unless one of these agents is not tolerated or is contraindicated.

Note: The actual acquisition cost of once daily rosiglitazone (Avandia) is less than the cost of
once daily pioglitazone (Actos). Twice daily dosing of Avandia is significantly more costly than
once daily dosing of either drug.
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PROTON PUMP INHIBITORS (Lansoprazole, Omeprazole, Pantoprazole, Rabeprazole)

Indication Diagnostic Information Maximum Approval Period
A: Gastro-esophageal Reflux
Disease (GERD)

Requests for patients with endoscopic
evidence of erosive or ulcerative
esophagitis or Barrett’s esophagus

Considered for long term approval

Requests for patients with severe
symptoms who have not responded to
an adequate trial of lifestyle
modification, antacids and a 6-8 week
trial of H2RA

Considered for short-term (8 –12
weeks) approval

Requests for patients who have had
recurrence of severe symptoms
related to GERD, on a retrial of
H2RA maintenance therapy (after
initial short term course of PPI)

Considered for a one year approval

B: Zollinger-Ellison Syndrome
Requests for patients with Zollinger-
Ellison syndrome

Considered for long-term approval

C: Peptic Ulcer Disease (PUD)
i) H. pylori positive

patients with PUD
A one-time prescription for a PPI as
part of an approved H. pylori
eradication regimen (see Table of H.
pylori regimens) will be reimbursed
for PDP patients without requiring a
SA.

The one time prescription will be
limited to a maximum of 14 tabs/caps
of the appropriate strength PPI.
(This will allow for a 7-day
eradication regimen).  Pharmacists
must submit a PPI claim intended for
H. pylori eradication subsequent to
an Amoxicillin or a Metronidazole
prescription. Claims for conditional
benefit drugs must be submitted on
the same day, by the same pharmacy
and with the same prescriber code.

Special authorization requests for a
PPI for documented treatment failure
or H. pylori recurrence will be
considered for H. pylori positive
patients.

Considered for one treatment course.
Written special authorization request
required. Claims made without
special authorization will be rejected
with message “patient is over
quantity limit”.

ii) H. pylori negative
patients with PUD

For patients with a documented
gastric or duodenal ulcer who are H.
pylori negative and have not
responded to a 6 to 8 week trial of
H2RA therapy

Considered for short term approval: 4
weeks for duodenal and 8 weeks for
gastric ulcer

New Brunswick Gastroenterologists do not require special authorization to obtain reimbursement of a proton pump
inhibitor for any indication.
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Table 1.  H. pylori Eradication Regimens which NBPDP will reimburse.

Drugs Dosage & Duration

Amoxicillin 1gram
Clarithromycin 500 mg
PPI(1)

BID
x 7 days

Metronidazole 500 mg
Clarithromycin 250 mg
PPI(2)

BID
x 7 days

Bismuth subsalicylate 30 mL or 2 tabs
Metronidazole  250 mg
Tetracycline 500 mg
Omeprazole 20 mg or Lansoprazole 30mg

QID
QID
QID
BID
x 7days

(1) Proton Pump Inhibitors: Omeprazole 20 mg, Lansoprazole 30 mg, Pantoprazole 40 mg or Rabeprazole 20mg
(2) Proton Pump Inhibitors: Omeprazole 20 mg, Lansoprazole 30 mg, Pantoprazole 40 mg

QUETIAPINE (SEROQUEL)
Tablets 25mg, 100mg, 150mg, 200mg and 300mg

For the management of the manifestations of schizophrenia.  Advice from a psychiatrist is
suggested prior to starting therapy.

Prescriptions written by New Brunswick psychiatrists do not require special authorization.
Subsequent refills ordered by other practitioners will not require special authorization.

RABEPRAZOLE (PARIET)
Tablets 10mg

See criteria under Proton Pump Inhibitors

RALOXIFENE (EVISTA)
Tablets 60mg

For the treatment of post-menopausal osteoporosis when hormone replacement therapy (HRT) is
declined, not tolerated or contraindicated.

Osteoporosis is defined as a bone mineral density (BMD) at least 2.5 standard deviations below
the young adult mean (T score ≤ -2.5) and/or the presence of osteoporotic fractures. (World
Health Organization definition).
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REPAGLINIDE (GLUCONORM)
Tablets 0.5mg, 1mg and 2mg

For patients with type 2 diabetes who are not adequately controlled by diet and exercise and
glyburide and/or metformin or who have frequent or severe hypoglycemic episodes despite
dosage adjustment of glyburide.

RIBAVIRIN 200mg capsules/interferon alfa-2b injection (REBETRON)
Capsules 200mg

Requests will be considered from internal medicine specialists for the treatment of chronic hepatitis C
(HCV RNA positive)

• Initial coverage of 24 weeks will be approved for all patients.  Coverage for an additional 24 weeks
will be approved for patients with HCV genotype 1.

• A positive HCV RNA assay after 24 weeks of therapy is an indication to stop treatment.
• Interferon monotherapy should be reserved for patients who cannot tolerate ribavirin.

RIFABUTIN (MYCOBUTIN)
Capsules 150mg

Requests will be considered for the prophylaxis of disseminated Mycobacterium avium
complex (MAC) disease in the following beneficiaries:

a) HIV infected patients with an AIDS defining diagnosis and CD4+ cell count less
than or equal to 200/mm3.

b) HIV positive patients without an AIDS defining diagnosis and CD4+ cell count
less than or equal to 100/mm3.

RISEDRONATE (ACTONEL)
Tablets 5mg and 30mg

1. For the treatment of Paget’s disease.

2. For the treatment of osteoporosis when hormone replacement therapy (HRT) is declined, not
tolerated or contraindicated.

Osteoporosis is defined as a bone mineral density (BMD) at least 2.5 standard deviations below
the young adult mean (T score ≤ -2.5) and/or the presence of osteoporotic fractures. (World
Health Organization definition).
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RISPERIDONE (RISPERDAL)
Tablets 0.25mg, 0.5mg, 1mg, 2mg, 3mg and 4mg

1. For the management of manifestations of schizophrenia and related psychotic disorders.
Advice from a psychiatrist is suggested prior to starting therapy.

2. For use in severe dementia for the short-term symptomatic management of inappropriate
behavior due to aggression and/or psychosis.
(Risperidone 0.25mg, 0.5mg, 1mg tablets are regular benefits of Plans A and V).

Prescriptions written by New Brunswick psychiatrists do not require special authorization.
Subsequent refills ordered by other practitioners will not require special authorization.

ROFECOXIB (VIOXX)
Tablets 12.5mg & 25mg

For the treatment of osteoarthritis in patients who have at least one of the following factors:

• Past history of ulcers
• Concurrent warfarin therapy
• Concurrent prednisone therapy
• Failure or intolerance to at least two other NSAIDs (e.g. ibuprofen, diclofenac, naproxen)

Recommended maximum daily doses: 25mg for osteoarthritis

Note: Rofecoxib is a regular benefit for beneficiaries age 65 and over (Plans A,V).

ROSIGLITAZONE (AVANDIA)
Tablets 2mg, 4mg and 8mg

For patients with type 2 diabetes who are not adequately controlled by diet, exercise and drug
therapy.  Drug therapy should include a trial of sulfonylurea and metformin, alone and in
combination, unless one of these agents is not tolerated or is contraindicated.

SALMETEROL/FLUTICASONE (ADVAIR DISCUS)
Discus 50/100mcg, 50/250mcg and 50/500mcg

For patients with reversible obstructive airways disease who are
• Stabilized on an inhaled corticosteroid and a long-acting B2 agonist, or
• Using optimal doses of inhaled corticosteroids but are still poorly controlled.

SALMETEROL XINAFOATE (SEREVENT)
Metered Dose Inhaler 25mcg/actuation, Diskus 50µg

Indicated in patients, 12 years of age or older, with reversible obstructive airway disease who are
using optimal corticosteroid treatment, but are still poorly controlled.
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SIROLIMUS (RAPAMUNE)
Oral Solution 1mg/ml

• Rescue therapy in solid organ transplant for patients with refractory rejection on
Neoral/MMF/prednisone (NMP) or tacrolimus/MMF/prednisone (TMP).

• Prophylaxis for acute rejection in solid organ transplant when a patient is unable to tolerate NMP or
TMP combinations as a result of, or in anticipation of, adverse effects.

Note: These criteria are used at the Queen Elizabeth II Health Sciences Centre.  Criteria used by other
referring transplant centres will be considered.

SUMATRIPTAN (IMITREX)
Nasal spray 5mg and 20mg, Tablets 100mg and Inj 6mg

1. For the treatment of migraine headache where patients have a definite diagnosis of migraine
with or without aura based on the current Canadian guidelines.

2. The initial approval for persons not previously treated with a 'triptan' will be limited to a
quantity equal to three days of therapy per month at the maximum dose for two months.  If
therapy has been successful, special authorization could be renewed for a period of up to 12
months.

Note:  Patients experiencing three or more severe migraine attacks in one month should be
considered for migraine prophylaxis therapy.

Special authorization for the products naratriptan 1mg and 2.5mg tablets, sumatriptan 100mg
tablets, sumatriptan 20mg nasal spray and zolmitriptan 2.5mg tablets will be considered as a set.
Approvals will include all products in this list, however reimbursement will be available for a
maximum quantity of one agent per month.

TACROLIMUS (PROTOPIC)
Ointment 0.03%

For children over 2 years of age with refractory atopic dermatitis.  Approvals will be given for up
to twelve months at a time.

TAMSULOSIN HYDROCHLORIDE (FLOMAX)
Sustained-Release Capsules 0.4mg

For the treatment of benign prostatic hyperplasia (BPH) in patients who have experienced
treatment failure or intolerance to alternative agents (e.g. terazosin, doxazosin).

TELMISARTAN (MICARDIS)
Tablets 40mg and 80mg

For the treatment of hypertension in patients who require an ACE inhibitor but cannot tolerate it
due to side effects.
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TERBINAFINE HYDROCHLORIDE (LAMISIL and generic brands)
Tablets 250mg

1. Treatment of onychomycosis
• approval limits payment for 6 weeks for the treatment of fingernail mycosis
• approval limits payment for 12 weeks for the treatment of toenail mycosis.

2. Treatment of dermatophyte infection unresponsive to other treatments or unlikely to respond
to other treatments due to the site or severity of the infection.

TIZANIDINE (ZANAFLEX)
Tablets 4mg

For the treatment of patients with spasticity caused by traumatic brain injury, multiple sclerosis,
spinal cord injury or stroke in whom baclofen or diazepam are not indicated, ineffective or not
tolerated.

TOBRAMYCIN (TOBI)
Solution for inhalation 300mg/5ml

For the treatment of cyctic fibrosis patients who do not tolerate injectable tobramycin when used
for inhalation.

TOLTERODINE (DETROL)
Tablets 1mg and 2mg

1. Treatment failure with oxybutynin

2. Discontinuation of oxybutynin due to intolerable adverse effects

TRAVOPROST (TRAVATAN)
Ophthalmic solution 0.004%

For the reduction of intraocular pressure in patients with open angle glaucoma or ocular
hypertension who are intolerant of, or insufficiently responsive to, another intraocular pressure
(IOP) lowering drug.

If the beneficiary has had a claim for a first-line glaucoma agent (eg. betaxolol, levobunolol,
timolol, etc.) in the previous 12 months, the claim for Travoprost will be automatically
reimbursed.
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TRETINOIN (VESANOID)
Capsules 10mg

For the induction of remission in acute promyelocytic leukemia (APL) in previously untreated
patients as well as in those who have relapsed after, or were refractory to, standard
chemotherapy.

TRYPTOPHAN (TRYPTAN and generic brands)
Capsules 500mg; Tablets 250mg, 500mg, 750mg and 1g

As an adjunctive therapy for drug resistant bipolar affective disorder.

URSODIOL (URSO)
Tablets 250mg

For the management of cholestatic liver diseases, such as primary biliary cirrhosis.

VALACYCLOVIR (VALTREX)
Caplets 500mg

For the treatment of acute herpes zoster (shingles): 1g (2 caplets) TID x 7 days.
• Therapy should be initiated within 72 hours of onset of rash.  The drug has little benefit if

started after 72 hours

Prescription claims submitted by pharmacies which meet the following conditions are
automatically reimbursed and do not require special authorization.
• Beneficiaries 50 years of age and older.  Persons in this age group have a higher incidence of

post-zoster pain.
• Annual quantity limit of 21, 000mg (21 doses of 1g).

VALSARTAN (DIOVAN)
Capsules 80mg and 160mg

For the treatment of hypertension in patients who require an ACE Inhibitor but cannot tolerate it
due to side effects.

VIGABATRIN (SABRIL)
Tablets 500mg, Sachets 500mg

1. Requests will be considered for:

a) the adjunctive management of epilepsy which is not satisfactorily controlled by
conventional therapy.

b) initial monotherapy for the management of infantile spasms.

2. The maximum approved dose will be 4g/day
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ZOLMITRIPTAN (ZOMIG)
Tablets 2.5mg
ZOLMITRIPTAN (ZOMIG RAPIMELT)
Tablets 2.5mg

1. For the treatment of migraine headache where patients have a definite diagnosis of migraine
with or without aura based on the current Canadian guidelines.

3. The initial approval for persons not previously treated with a 'triptan' will be limited to a
quantity equal to three days of therapy per month at the maximum dose for two months.  If
therapy has been successful, special authorization could be renewed for a period of up to 12
months.

Note:  Patients experiencing three or more severe migraine attacks in one month should be
considered for migraine prophylaxis therapy.

Special authorization for the products naratriptan 1mg and 2.5mg tablets, sumatriptan 100mg
tablets, sumatriptan 20mg nasal spray and zolmitriptan 2.5mg tablets will be considered as a set.
Approvals will include all products in this list, however reimbursement will be available for a
maximum quantity of one agent per month.
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282 MEP Tab/Co. Orl 200mg350mg/30mg/15mg 02238646 PGO 28:08:92 93
292 Tab/Co. Orl 375mg/30mg/30mg 02238645 PGO 28:08:04 76
3TC Tab/Co. Orl 150mg 02192683 GSB 08:18:00 21
3TC Liq/Liq Orl 10mg 02192691 GSB 08:18:00 21
5-Aminosalicylic Acid 56:40:00 153
5-aminosalicylique (acide) 56:40:00 153
642 Tab/Co. Orl 65mg 00010081 PGO 28:08:08 91
ABENOL Sup/Supp. Rt 120mg 01919385 GCH 28:08:92 91
ABENOL Sup/Supp. Rt 325mg 01919393 GCH 28:08:92 91
Acarbose A12
ACCUTANE Cap/Caps Orl 40mg 00582352 HLR 84:36:00 197
ACCUTANE Cap/Caps Orl 10mg 00582344 HLR 84:36:00 197
Acébutolol (chlorhydrate d') 24:04:00 49
Acebutolol Hydrochloride 24:04:00 49
ACET - 120 Sup/Supp. Rt 120mg 02230434 PMS 28:08:92 91
Acetaminophen 28:08:92 91
Acetaminophen/Caffeine Citrate/Codeine Phosphate 28:08:92 92
Acetaminophen/Caffeine/Codeine Phosphate 28:08:92 92
Acetaminophen/Codeine Phosphate 28:08:92 92
Acetaminophen/Codeine Phosphate/Caffeine 28:08:92 92
Acétaminophène 28:08:92 91
Acétaminophène/caféine (citrate de)/codéine (phosphate de) 28:08:92 92
Acétaminophène/caféine/codéine (phosphate de) 28:08:92 92
Acétaminophène/codéine (phosphate de) 28:08:92 92
Acétaminophène/codéine (phosphate de)/caféine 28:08:92 92
Acetazolamide 52:10:00 142
Acétazolamide 52:10:00 142
Acetylsalicylic Acid 28:08:04 76
Acetylsalicylic Acid/Caffeine Citrate/Codeine Phosphate 28:08:04 76
Acide acétylsalicylique 28:08:04 76
Acide acétylsalicylique/caféine (citrate de)/codéine (phosphate de) 28:08:04 76
Acide salicylique/bétaméthasone 84:06:00 192
Acide salicylique/betamethasone dipropinate 84:06:00 192
Acide salicylique/fluméthasone (pivalate de) 84:06:00 193
Acitretin 84:16:00 194
Actonel Tab 30mg 2239146 PGA A34
Actonel Tab 5mg 2242518 PGA A34
Actos Tab 15mg 2242572 PFR A31
Actos Tab 30mg 2242573 PFR A31
Actos Tab 45mg 2242574 PFR A31
ACULAR Liq/Liq Oph 0.5% 01968300 ALL 52:08:00 141
Acyclovir 08:18:00 19
Acyclovir 84:04:06 181
Acyclovir Sodique 08:18:00 20
Acyclovir Sodium 08:18:00 20
ADALAT XL Srt/Co.L.C. Orl 20mg 02237618 BAY 24:04:00 58
ADALAT XL Srt/Co.L.C. Orl 30mg 02155907 BAY 24:04:00 58
ADALAT XL Srt/Co.L.C. Orl 60mg 02155990 BAY 24:04:00 58
ADEKS Tab/Co. Orl 02031388 AXC 88:28:00 203
ADEKS PEDIATRIC DROPS Liq/Liq Orl 02139650 AXC 88:28:00 203
ADRENALIN Liq/Liq Im 1mg 00155357 PFI 12:12:00 37
Advair Discus 50/100mcg 2240835 GSK A35
Advair Discus 50/250mcg 2240836 GSK A35
Advair Discus 50/500mcg 2240837 GSK A35
Aggrenox Cap 200mg/25mg 2242119 BOE A18
AIROMIR (DISC/NON DISP Dec 31/04) Aem/Aém Inh 100mcg 02232570 RIK 12:12:00 38
ALBERT-GLYBURIDE Tab/Co. Orl 5mg 01900935 RPH 68:20:20 172
ALBERT-TIAFEN Tab/Co. Orl 200mg 01924613 AVE 28:08:04 83
ALBERT-TIAFEN (DISC/NON DISP July 1/04) Tab/Co. Orl 300mg 01924621 AVE 28:08:04 84
ALB-OXYBUTYNIN (DISC/NON DISP July 1/04) Tab/Co. Orl 5mg 02220067 AVE 86:12:00 198
ALDACTAZIDE-25 Tab/Co. Orl 25mg/25mg 00180408 PCA 40:28:10 131
ALDACTAZIDE-50 Tab/Co. Orl 50mg/50mg 00594377 PCA 40:28:10 131
ALDACTONE Tab/Co. Orl 100mg 00285455 PCA 40:28:10 131
ALDACTONE Tab/Co. Orl 25mg 00028606 PCA 40:28:10 131
Aldara Cream 5% 2239505 RIK A23
ALDOMET Tab/Co. Orl 250mg 00016578 FRS 24:08:00 70
Alendronate A12
ALESSE (21) Tab/Co. Orl 125mcg/75mcg/50mcg/40mcg/30mcg/30mcg 02236974 WAY 68:12:00 167
ALESSE (28) Tab/Co. Orl 125mcg/75mcg/50mcg/40mcg/30mcg/30mcg 02236975 WAY 68:12:00 167
Alfacalcidol 88:16:00 202
Alginic Acid/Aluminum Hydroxide 56:04:00 149
Alginique acide/aluminium (hydroxyde d') 56:04:00 149
ALKERAN Tab/Co. Orl 2mg 00004715 GSK 10:00:00 31
ALLERDRYL Cap/Caps Orl 25mg 00370517 ICN 04:00:00 1
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ALLERDRYL Cap/Caps Orl 50mg 00271411 ICN 04:00:00 1
Allergie, sérum pour 80:04:00 179
ALLERGY SERA Liq/Liq Sc 0mg 00999938 HJM 80:04:00 179
Allergy Sera 80:04:00 179
Allopurinol 92:00:00 205
ALPHAGAN Liq/Liq Oph 0.2% 02236876 ALL 52:36:00 146
Alprazolam 28:24:08 119
ALTACE Cap/Caps Orl 1.25mg 02221829 AVE 24:04:00 61
ALTACE Cap/Caps Orl 2.5mg 02221837 AVE 24:04:00 61
ALTACE Cap/Caps Orl 5mg 02221845 AVE 24:04:00 61
ALTACE Cap/Caps Orl 10mg 02221853 AVE 24:04:00 61
ALTI-ACYCLOVIR Tab/Co. Orl 800mg 02229709 ALT 08:18:00 20
ALTI-ACYCLOVIR (DISC/NON DISP Sept 18/03) Tab/Co. Orl 200mg 02229707 ALT 08:18:00 19
ALTI-ACYCLOVIR (DISC/NON DISP Sept 18/03) Tab/Co. Orl 400mg 02229708 ALT 08:18:00 19
ALTI-AMILORIDE HCTZ (DISC/NON DISP Sept 18/03) Tab/Co. Orl 5mg/50mg 02174596 ALT 40:28:10 131
ALTI-BROMAZEPAM Tab/Co. Orl 6mg 02167824 ALT 28:24:08 119
ALTI-BROMAZEPAM (DISC/NON DISP Sept 18/03) Tab/Co. Orl 3mg 02167816 ALT 28:24:08 119
ALTI-BROMAZEPAM (DISC/NON DISP Sept 18/03) Tab/Co. Orl 1.5mg 02167808 ALT 28:24:08 119
ALTI-CYCLOBENZAPRINE Tab/Co. Orl 10mg 02174618 ALT 12:20:00 41
ALTI-DOXEPIN Cap/Caps Orl 25mg 02140098 ALT 28:16:04 101
ALTI-DOXEPIN (DISC/NON DISP Aug 1/03) Cap/Caps Orl 10mg 02140071 ALT 28:16:04 101
ALTI-DOXEPIN (DISC/NON DISP Feb 1/04) Cap/Caps Orl 50mg 02140101 ALT 28:16:04 101
ALTI-DOXYCYCLINE (DISC/NON DISP Sept 18/03) Cap/Caps Orl 100mg 02140039 ALT 08:12:24 16
ALTI-DOXYCYCLINE (DISC/NON DISP Sept 18/03) Tab/Co. Orl 100mg 02142058 ALT 08:12:24 17
ALTI-PIROXICAM (DISC/NON DISP Sept 18/03) Cap/Caps Orl 10mg 02139952 ALT 28:08:04 82
ALTI-PIROXICAM (DISC/NON DISP Sept 18/03) Cap/Caps Orl 20mg 02139960 ALT 28:08:04 82
ALTI-PRAZOSIN Tab/Co. Orl 2mg 02139987 ALT 24:08:00 72
ALTI-PRAZOSIN (DISC/NON DISP Sept 18/03) Tab/Co. Orl 1mg 02139979 ALT 24:08:00 71
ALTI-TICLOPIDINE HCL (DISC/NON DISP Sept 18/03) Tab/Co. Orl 250mg 02194422 ALT 92:00:00 211
ALTI-TRIAZOLAM (DISC/NON DISP Sept 18/03) Tab/Co. Orl 0.125mg 00614351 ALT 28:24:08 123
ALTI-VERAPAMIL (DISC/NON DISP Sept 18/03) Tab/Co. Orl 120mg 00867373 ALT 24:04:00 63
ALTI-VERAPAMIL (DISC/NON DISP Sept 18/03) Tab/Co. Orl 80mg 00867365 ALT 24:04:00 63
Aluminium (hydroxyde d')/magnésium (hydroxide de) 56:04:00 149
Aluminum (chlorhydroxide d')/soufre/méthylprednisolone (acétate de)/néomycine (sulfate de) 84:06:00 186
Aluminum Chlorhydroxide/Sulphur/Methylprednisolone Acetate/Neomycin Sulphate 84:06:00 186
Aluminum Hydroxide/Magnesium Hydroxide 56:04:00 149
ALUPENT (DISC/NON DISP Jan 1/05) Syr/Sir. Orl 2mg 00249920 BOE 12:12:00 37
Amantadine (chlorhydrate d') 92:00:00 205
Amantadine Hydrochloride 92:00:00 205
Amcinonide 84:06:00 186
AMCORT Crm/Cr. Top 0.1% 02246714 OPM 84:06:00 186
Amerge Tab 1mg 2237820 GLA A28
Amerge Tab 2.5mg 2237821 GLA A28
AMICAR Tab/Co. Orl 500mg 02169754 WAY 20:12:16 48
Amikacin Sulfate 08:12:02 3
AMIKIN Liq/Liq Im 250mg 00397415 BRI 08:12:02 3
Amiloride (chlorhydrate d') 40:28:10 131
Amiloride (chlorhydrate d')/hydrochlorothiazide 40:28:10 131
Amiloride Hydrochloride 40:28:10 131
Amiloride Hydrochloride/Hydrochlorothiazide 40:28:10 131
Aminobenzoate (potassium de) usp 92:00:00 205
Aminobenzoate Potassium 92:00:00 205
Aminocaproic Acid 20:12:16 48
Aminocaproïque (acide) 20:12:16 48
Aminophylline 86:16:00 198
Amiodarone (chlorhydrate de) 24:04:00 49
Amiodarone Hydrochloride 24:04:00 49
Amitriptyline (chlorhydrate d') 28:16:04 98
Amitriptyline Hydrochloride 28:16:04 98
Amlodipine Besylate 24:04:00 50
Amlodipine Besylate A12
Amoxapine 28:16:04 99
Amoxicillin 08:12:16 12
Amoxicillin/Clavulanic Acid 08:12:16 13
Amoxicilline 08:12:16 12
Amoxicilline/acide clavulanique 08:12:16 13
AMOXIL (DISC/NON DISP Aug 30/03) Cap/Caps Orl 500mg 02041308 WAY 08:12:16 12
AMOXIL (DISC/NON DISP Dec 21/03) Pws/Pds. Orl 50mg 02042592 WAY 08:12:16 12
AMOXIL (DISC/NON DISP Nov 28/03) Pws/Pds. Orl 25mg 02041316 WAY 08:12:16 12
Amphotericin B 08:12:04 4
Amphotéricine B 08:12:04 4
Ampicillin 08:12:16 13
Ampicilline 08:12:16 13
ANAFRANIL Tab/Co. Orl 25mg 00324019 ORX 28:16:04 100
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ANAFRANIL Tab/Co. Orl 50mg 00402591 ORX 28:16:04 100
ANAFRANIL Tab/Co. Orl 10mg 00330566 ORX 28:16:04 100
ANANDRON Tab/Co. Orl 50mg 02221861 AVE 10:10:00 32
Anandron Tab 100mg 2221888 AVE A29
Anandron Tab 50mg 2221861 AVE A29
ANDROCUR Tab/Co. Orl 50mg 00704431 BEX 10:10:00 32
Androcur Tab 50mg 704431 PMS A18
ANODAN-HC Ont/Ont Rt 0.5%/0.5% 02128446 ODN 84:06:00 191
ANSAID Tab/Co. Orl 100mg 00600792 PCA 28:08:04 79
ANSAID Tab/Co. Orl 50mg 00647942 PCA 28:08:04 78
Anthralin Ointment 0.4% (compounds) A10
Anthralin Soft Paste 0.05% (compounds) A10
Anthralin Soft Paste 0.1%  (compounds) A10
Anthralin Soft Paste 0.2% (compounds) A10
Anthralin Weak Ointment 0.2% A10
ANUGESIC-HC Ont/Ont Rt 1%/0.5%/0.5% 00505781 PFI 84:36:00 197
ANUGESIC-HC Sup/Supp. Rt 20mg/10mg/10mg 00476242 PFI 84:36:00 197
ANUSOL-HC Ont/Ont Rt 0.5%/0.5% 00505773 PFI 84:06:00 191
ANUSOL-HC Sup/Supp. Rt 10mg/10mg 00476285 PFI 84:06:00 191
APO-ACEBUTOLOL Tab/Co. Orl 400mg 02147629 APX 24:04:00 49
APO-ACEBUTOLOL Tab/Co. Orl 100mg 02147602 APX 24:04:00 49
APO-ACEBUTOLOL Tab/Co. Orl 200mg 02147610 APX 24:04:00 49
APO-ACETAMINOPHEN Tab/Co. Orl 325mg 00544981 APX 28:08:92 91
APO-ACETAMINOPHEN Tab/Co. Orl 500mg 00545007 APX 28:08:92 91
APO-ACETAZOLAMIDE Tab/Co. Orl 250mg 00545015 APX 52:10:00 142
APO-ACYCLOVIR Tab/Co. Orl 200mg 02207621 APX 08:18:00 19
APO-ACYCLOVIR Tab/Co. Orl 800mg 02207656 APX 08:18:00 20
APO-ACYCLOVIR Tab/Co. Orl 400mg 02207648 APX 08:18:00 19
APO-ALLOPURINOL Tab/Co. Orl 300mg 00402796 APX 92:00:00 205
APO-ALLOPURINOL Tab/Co. Orl 100mg 00402818 APX 92:00:00 205
APO-ALLOPURINOL Tab/Co. Orl 200mg 00479799 APX 92:00:00 205
APO-ALPRAZ Tab/Co. Orl 0.25mg 00865397 APX 28:24:08 119
APO-ALPRAZ Tab/Co. Orl 0.5mg 00865400 APX 28:24:08 119
APO-AMILZIDE Tab/Co. Orl 5mg/50mg 00784400 APX 40:28:10 131
APO-AMITRIPTYLINE Tab/Co. Orl 50mg 00335088 APX 28:16:04 99
APO-AMITRIPTYLINE Tab/Co. Orl 25mg 00335061 APX 28:16:04 99
APO-AMITRIPTYLINE Tab/Co. Orl 10mg 00335053 APX 28:16:04 98
APO-AMOXI Pws/Pds. Orl 50mg 00628158 APX 08:12:16 12
APO-AMOXI Pws/Pds. Orl 25mg 00628131 APX 08:12:16 12
APO-AMOXI Cap/Caps Orl 250mg 00628115 APX 08:12:16 12
APO-AMOXI Cap/Caps Orl 500mg 00628123 APX 08:12:16 12
APO-AMOXI CLAV Tab/Co. Orl 250mg/125mg 02243350 APX 08:12:16 13
APO-AMOXI CLAV Tab/Co. Orl 500mg/125mg 02243351 APX 08:12:16 13
APO-AMOXI CLAV Pws/Pds. Orl 25mg/6.25mg 02243986 APX 08:12:16 13
APO-AMOXI CLAV Pws/Pds. Orl 50mg/12.5mg 02243987 APX 08:12:16 13
APO-AMOXI CLAV Tab/Co. Orl 875mg/125mg 02245623 APX 08:12:16 13
APO-AMPI Cap/Caps Orl 500mg 00603295 APX 08:12:16 14
APO-AMPI Cap/Caps Orl 250mg 00603279 APX 08:12:16 13
APO-AMPI Pws/Pds. Orl 50mg 00603287 APX 08:12:16 14
APO-AMPI Pws/Pds. Orl 25mg 00603260 APX 08:12:16 14
APO-ATENOL Tab/Co. Orl 100mg 00773697 APX 24:04:00 50
APO-ATENOL Tab/Co. Orl 50mg 00773689 APX 24:04:00 50
APO-AZATHIOPRINE Tab/Co. Orl 50mg 02242907 APX 92:00:00 206
APO-BACLOFEN Tab/Co. Orl 10mg 02139332 APX 12:20:00 41
APO-BACLOFEN Tab/Co. Orl 20mg 02139391 APX 12:20:00 41
APO-BECLOMETHASONE AQ Aem/Aém Nas 50mcg 02238796 APX 52:08:00 139
APO-BENZTROPINE Tab/Co. Orl 2mg 00426857 APX 12:08:04 33
APO-BENZYDAMINE Liq/Liq Buc 0.15% 02239044 APX 52:16:00 142
APO-BROMAZEPAM Tab/Co. Orl 3mg 02177161 APX 28:24:08 119
APO-BROMAZEPAM Tab/Co. Orl 1.5mg 02177153 APX 28:24:08 119
APO-BROMAZEPAM Tab/Co. Orl 6mg 02177188 APX 28:24:08 119
APO-BROMOCRIPTINE Tab/Co. Orl 2.5mg 02087324 APX 92:00:00 206
APO-BROMOCRIPTINE Cap/Caps Orl 5mg 02230454 APX 92:00:00 206
APO-BUSPIRONE Tab/Co. Orl 10mg 02211076 APX 28:24:92 124
APO-CAPTO Tab/Co. Orl 12.5mg 00893595 APX 24:04:00 51
APO-CAPTO Tab/Co. Orl 100mg 00893625 APX 24:04:00 51
APO-CAPTO Tab/Co. Orl 50mg 00893617 APX 24:04:00 51
APO-CAPTO Tab/Co. Orl 25mg 00893609 APX 24:04:00 51
APO-CARBAMAZEPINE Tab/Co. Orl 200mg 00402699 APX 28:12:92 97
APO-CEFACLOR Pws/Pds. Orl 25mg 02237500 APX 08:12:06 6
APO-CEFACLOR Pws/Pds. Orl 50mg 02237501 APX 08:12:06 6
APO-CEFACLOR Pws/Pds. Orl 75mg 02237502 APX 08:12:06 6
APO-CEFACLOR Cap/Caps Orl 250mg 02230263 APX 08:12:06 6
APO-CEFACLOR Cap/Caps Orl 500mg 02230264 APX 08:12:06 6
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APO-CEFADROXIL Cap/Caps Orl 500mg 02240774 APX 08:12:06 6
APO-CEFUROXIME Tab/Co. Orl 250mg 02244393 APX 08:12:06 8
APO-CEFUROXIME Tab/Co. Orl 500mg 02244394 APX 08:12:06 8
APO-CEPHALEX Tab/Co. Orl 500mg 00768715 APX 08:12:06 9
APO-CEPHALEX Tab/Co. Orl 250mg 00768723 APX 08:12:06 9
APO-CETIRIZINE Tab/Co. Orl 10mg 02231603 APX 04:00:00 1
APO-CHLORAX Cap/Caps Orl 5mg/2.5mg 00618454 APX 12:08:08 34
APO-CHLORDIAZEPOXIDE Cap/Caps Orl 25mg 00522996 APX 28:24:08 120
APO-CHLORDIAZEPOXIDE Cap/Caps Orl 5mg 00522724 APX 28:24:08 120
APO-CHLORDIAZEPOXIDE Cap/Caps Orl 10mg 00522988 APX 28:24:08 120
APO-CHLORPROPAMIDE Tab/Co. Orl 100mg 00399302 APX 68:20:20 172
APO-CHLORPROPAMIDE Tab/Co. Orl 250mg 00312711 APX 68:20:20 172
APO-CHLORTHALIDONE Tab/Co. Orl 100mg 00360287 APX 40:28:00 129
APO-CHLORTHALIDONE Tab/Co. Orl 50mg 00360279 APX 40:28:00 129
APO-CIMETIDINE Tab/Co. Orl 600mg 00600067 APX 56:40:00 154
APO-CIMETIDINE Tab/Co. Orl 400mg 00600059 APX 56:40:00 154
APO-CIMETIDINE Tab/Co. Orl 200mg 00584215 APX 56:40:00 154
APO-CIMETIDINE Tab/Co. Orl 800mg 00749494 APX 56:40:00 154
APO-CIMETIDINE Tab/Co. Orl 300mg 00487872 APX 56:40:00 154
APO-CIMETIDINE Liq/Liq Orl 60mg 02243085 APX 56:40:00 155
APO-CLINDOMYCIN Cap/Caps Orl 150mg 02245232 APX 08:12:28 18
APO-CLOBAZAM Tab/Co. Orl 10mg 02244638 APX 28:12:08 95
APO-CLOMIPRAMINE Tab/Co. Orl 25mg 02040778 APX 28:16:04 100
APO-CLOMIPRAMINE Tab/Co. Orl 10mg 02040786 APX 28:16:04 100
APO-CLOMIPRAMINE Tab/Co. Orl 50mg 02040751 APX 28:16:04 100
APO-CLONAZEPAM Tab/Co. Orl 0.5mg 02177889 APX 28:12:08 95
APO-CLONAZEPAM Tab/Co. Orl 2mg 02177897 APX 28:12:08 95
APO-CLONIDINE Tab/Co. Orl 0.2mg 00868957 APX 24:08:00 68
APO-CLONIDINE Tab/Co. Orl 0.1mg 00868949 APX 24:08:00 68
APO-CLORAZEPATE Cap/Caps Orl 7.5mg 00860700 APX 28:24:08 120
APO-CLORAZEPATE Cap/Caps Orl 15mg 00860697 APX 28:24:08 120
APO-CLORAZEPATE Cap/Caps Orl 3.75mg 00860689 APX 28:24:08 120
APO-CLOXI Cap/Caps Orl 250mg 00618292 APX 08:12:16 14
APO-CLOXI Pws/Pds. Orl 25mg 00644633 APX 08:12:16 15
APO-CLOXI Cap/Caps Orl 500mg 00618284 APX 08:12:16 14
APO-CROMOLYN Liq/Liq Inh 10mg 02231431 APX 92:00:00 210
APO-CROMOLYN Aem/Aém Nas 2% 02231390 APX 92:00:00 210
APO-CYCLOPRINE Tab/Co. Orl 10mg 02177145 APX 12:20:00 41
APO-DESIPRAMINE Tab/Co. Orl 10mg 02216248 APX 28:16:04 100
APO-DESIPRAMINE Tab/Co. Orl 25mg 02216256 APX 28:16:04 100
APO-DESIPRAMINE Tab/Co. Orl 50mg 02216264 APX 28:16:04 100
APO-DESIPRAMINE Tab/Co. Orl 75mg 02216272 APX 28:16:04 101
APO-DESIPRAMINE Tab/Co. Orl 100mg 02216280 APX 28:16:04 101
APO-DESMOPRESSIN Aem/Aém Nas 10mcg 02242465 APX 68:28:00 174
APO-DIAZEPAM Tab/Co. Orl 10mg 00405337 APX 28:24:08 121
APO-DIAZEPAM Tab/Co. Orl 5mg 00362158 APX 28:24:08 120
APO-DIAZEPAM Tab/Co. Orl 2mg 00405329 APX 28:24:08 120
APO-DICLO Ect/Co.Ent. Orl 25mg 00839175 APX 28:08:04 77
APO-DICLO Ect/Co.Ent. Orl 50mg 00839183 APX 28:08:04 77
APO-DICLO SR Srt/Co.L.C. Orl 75mg 02162814 APX 28:08:04 77
APO-DICLO SR Srt/Co.L.C. Orl 100mg 02091194 APX 28:08:04 77
APO-DIFLUNISAL Tab/Co. Orl 250mg 02039486 APX 28:08:04 78
APO-DIFLUNISAL Tab/Co. Orl 500mg 02039494 APX 28:08:04 78
APO-DILTIAZ Tab/Co. Orl 30mg 00771376 APX 24:04:00 54
APO-DILTIAZ Tab/Co. Orl 60mg 00771384 APX 24:04:00 55
APO-DILTIAZ CD Src/Capsl.C. Orl 120mg 02230997 APX 24:04:00 53
APO-DILTIAZ CD Src/Capsl.C. Orl 180mg 02230998 APX 24:04:00 54
APO-DILTIAZ CD Src/Capsl.C. Orl 240mg 02230999 APX 24:04:00 54
APO-DILTIAZ CD Src/Capsl.C. Orl 300mg 02229526 APX 24:04:00 54
APO-DILTIAZ SR Src/Capsl.C. Orl 60mg 02222957 APX 24:04:00 53
APO-DILTIAZ SR Src/Capsl.C. Orl 120mg 02222973 APX 24:04:00 53
APO-DILTIAZ SR Src/Capsl.C. Orl 90mg 02222965 APX 24:04:00 53
APO-DIPIVEFRIN (DISC/NON DISP Mar 10/05) Liq/Liq Oph 0.1% 02242232 APX 52:24:00 144
APO-DIPYRIDAMOLE FC/FE Tab/Co. Orl 50mg 00895652 APX 24:12:00 73
APO-DIPYRIDAMOLE FC/FE Tab/Co. Orl 75mg 00895660 APX 24:12:00 73
APO-DIPYRIDAMOLE FC/FE Tab/Co. Orl 25mg 00895644 APX 24:12:00 73
APO-DIPYRIDAMOLE SC (DISC/NON DISP Dec 3/03) Tab/Co. Orl 50mg 00571245 APX 24:12:00 73
APO-DIVALPROEX Ect/Co.Ent. Orl 125mg 02239698 APX 28:12:92 97
APO-DIVALPROEX Ect/Co.Ent. Orl 250mg 02239699 APX 28:12:92 97
APO-DIVALPROEX Ect/Co.Ent. Orl 500mg 02239700 APX 28:12:92 98
APO-DOMPERIDONE Tab/Co. Orl 10mg 02103613 APX 56:40:00 155
APO-DOXAZOSIN Tab/Co. Orl 2mg 02240589 APX 24:08:00 68
APO-DOXAZOSIN Tab/Co. Orl 1mg 02240588 APX 24:08:00 68
APO-DOXAZOSIN Tab/Co. Orl 4mg 02240590 APX 24:08:00 69
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APO-DOXEPIN Cap/Caps Orl 100mg 02050048 APX 28:16:04 101
APO-DOXEPIN Cap/Caps Orl 150mg 02050056 APX 28:16:04 102
APO-DOXEPIN Cap/Caps Orl 25mg 02050005 APX 28:16:04 101
APO-DOXEPIN Cap/Caps Orl 75mg 02050021 APX 28:16:04 101
APO-DOXEPIN Cap/Caps Orl 50mg 02050013 APX 28:16:04 101
APO-DOXEPIN Cap/Caps Orl 10mg 02049996 APX 28:16:04 101
APO-DOXY Cap/Caps Orl 100mg 00740713 APX 08:12:24 16
APO-DOXY Tab/Co. Orl 100mg 00874256 APX 08:12:24 17
APO-ERYTHRO Tab/Co. Orl 250mg 00682020 APX 08:12:12 10
APO-ERYTHRO E-C Src/Capsl.C. Orl 250mg 00726672 APX 08:12:12 10
APO-ERYTHRO E-C Ecc/Ecc Orl 333mg 01925938 APX 08:12:12 10
APO-ERYTHRO-ES Tab/Co. Orl 600mg 00637416 APX 08:12:12 11
APO-ERYTHRO-S Tab/Co. Orl 250mg 00545678 APX 08:12:12 11
APO-ERYTHRO-S Tab/Co. Orl 500mg 00688568 APX 08:12:12 11
APO-FENOFIBRATE Cap/Caps Orl 100mg 02225980 APX 24:06:00 64
APO-FENO-MICRO Cap/Caps Orl 200mg 02239864 APX 24:06:00 64
APO-FERROUS GLUCONATE Tab/Co. Orl 300mg 00545031 APX 20:04:04 44
APO-FERROUS SULFATE-FC Ect/Co.Ent. Orl 300mg 01912518 APX 20:04:04 44
APO-FLAVOXATE Tab/Co. Orl 200mg 02244842 APX 86:12:00 198
APO-FLOCTAFENINE Tab/Co. Orl 200mg 02244680 APX 28:08:04 78
APO-FLOCTAFENINE Tab/Co. Orl 400mg 02244681 APX 28:08:04 78
APO-FLUCONAZOLE Cap/Caps. Orl 150mg 02241895 APX 08:12:04 4
APO-FLUCONAZOLE Tab/Co. Orl 50mg 02237370 APX 08:12:04 4
APO-FLUCONAZOLE Tab/Co. Orl 100mg 02237371 APX 08:12:04 5
APO-FLUNARIZINE Cap/Caps Orl 5mg 02246082 APX 12:16:00 40
APO-FLUNISOLIDE Asp/Asp Nas 0.025% 02239288 APX 52:08:00 140
APO-FLUOXETINE Cap/Caps Orl 20mg 02216361 APX 28:16:04 102
APO-FLUPHENAZINE Tab/Co. Orl 2mg 00410632 APX 28:16:08 110
APO-FLUPHENAZINE Tab/Co. Orl 1mg 00405345 APX 28:16:08 110
APO-FLUPHENAZINE Tab/Co. Orl 5mg 00405361 APX 28:16:08 110
APO-FLUPHENAZINE Liq/Liq Im 25mg/ml 02244166 APX 28:16:08 110
APO-FLURAZEPAM Cap/Caps Orl 30mg 00521701 APX 28:24:08 121
APO-FLURAZEPAM Cap/Caps Orl 15mg 00521698 APX 28:24:08 121
APO-FLURBIPROFEN Tab/Co. Orl 50mg 01912046 APX 28:08:04 78
APO-FLURBIPROFEN Tab/Co. Orl 100mg 01912038 APX 28:08:04 79
APO-FLUTAMIDE Tab/Co. Orl 250mg 02238560 APX 10:10:00 32
APO-FLUVOXAMINE Tab/Co. Orl 50mg 02231329 APX 28:16:04 102
APO-FLUVOXAMINE Tab/Co. Orl 100mg 02231330 APX 28:16:04 102
APO-FOLIC ACID Tab/Co. Orl 5mg 00426849 APX 88:08:00 201
APO-FUROSEMIDE Tab/Co. Orl 40mg 00362166 APX 40:28:00 129
APO-FUROSEMIDE Tab/Co. Orl 20mg 00396788 APX 40:28:00 129
APO-FUROSEMIDE Tab/Co. Orl 80mg 00707570 APX 40:28:00 130
APO-GEMFIBROZIL Cap/Caps Orl 300mg 01979574 APX 24:06:00 65
APO-GEMFIBROZIL Tab/Co. Orl 600mg 01979582 APX 24:06:00 65
APO-GLYBURIDE Tab/Co. Orl 2.5mg 01913654 APX 68:20:20 172
APO-GLYBURIDE Tab/Co. Orl 5mg 01913662 APX 68:20:20 172
APO-HALOPERIDOL Tab/Co. Orl 5mg 00396834 APX 28:16:08 111
APO-HALOPERIDOL Tab/Co. Orl 2mg 00396826 APX 28:16:08 111
APO-HALOPERIDOL Tab/Co. Orl 1mg 00396818 APX 28:16:08 111
APO-HALOPERIDOL Tab/Co. Orl 0.5mg 00396796 APX 28:16:08 111
APO-HALOPERIDOL Tab/Co. Orl 10mg 00463698 APX 28:16:08 111
APO-HALOPERIDOL Liq/Liq Orl 2mg 00587702 APX 28:16:08 111
APO-HALOPERIDOL Liq/Liq Im 50mg 02242361 APX 28:16:08 111
APO-HALOPERIDOL Liq/Liq Im 100mg 02242362 APX 28:16:08 112
APO-HYDRALAZINE Tab/Co. Orl 50mg 00441635 APX 24:08:00 69
APO-HYDRALAZINE Tab/Co. Orl 10mg 00441619 APX 24:08:00 69
APO-HYDRALAZINE Tab/Co. Orl 25mg 00441627 APX 24:08:00 69
APO-HYDRO Tab/Co. Orl 50mg 00312800 APX 40:28:00 130
APO-HYDRO Tab/Co. Orl 25mg 00326844 APX 40:28:00 130
APO-HYDRO Tab/Co. Orl 100mg 00644552 APX 40:28:00 130
APO-HYDROXYZINE Cap/Caps Orl 50mg 00646016 APX 28:24:92 124
APO-HYDROXYZINE Cap/Caps Orl 25mg 00646024 APX 28:24:92 124
APO-HYDROXYZINE Cap/Caps Orl 10mg 00646059 APX 28:24:92 124
APO-IBUPROFEN Tab/Co. Orl 600mg 00585114 APX 28:08:04 79
APO-IBUPROFEN Tab/Co. Orl 300mg 00441651 APX 28:08:04 79
APO-IBUPROFEN Tab/Co. Orl 400mg 00506052 APX 28:08:04 79
APO-IMIPRAMINE Tab/Co. Orl 50mg 00326852 APX 28:16:04 103
APO-IMIPRAMINE Tab/Co. Orl 25mg 00312797 APX 28:16:04 103
APO-IMIPRAMINE Tab/Co. Orl 10mg 00360201 APX 28:16:04 102
APO-INDAPAMIDE Tab/Co. Orl 2.5mg 02223678 APX 40:28:00 130
APO-INDOMETHACIN Cap/Caps Orl 50mg 00611166 APX 28:08:04 79
APO-INDOMETHACIN Cap/Caps Orl 25mg 00611158 APX 28:08:04 79
APO-IPRAVENT Liq/Liq Inh 250mcg/ml 02126222 APX 12:08:08 35
APO-IPRAVENT Liq/Liq Inh 250mcg/ml 02231494 APX 12:08:08 35
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APO-IPRAVENT Spr/Spr. Nas 0.03% 02246083 APX 12:08:08 36
APO-ISDN Tab/Co. Orl 10mg 00441686 APX 24:12:00 74
APO-ISDN Tab/Co. Orl 30mg 00441694 APX 24:12:00 74
APO-ISDN S/L Slt/Co.S.L. Slg 5mg 00670944 APX 24:12:00 73
APO-K Srt/Co.L.C. Orl 600mg 00602884 APX 40:12:00 128
APO-KETO Cap/Caps Orl 50mg 00790427 APX 28:08:04 80
APO-KETO SR Srt/Co.L.C. Orl 200mg 02172577 APX 28:08:04 80
APO-KETOCONAZOLE Tab/Co. Orl 200mg 02237235 APX 08:12:04 5
APO-KETOROLAC Liq/Liq Im 30mg 02243989 APX 28:08:04 81
APO-KETOTIFEN Syr/Sir. Orl 0.2mg 02221330 APX 92:00:00 208
APO-LABETALOL Tab/Co. Orl 100mg 02243538 APX 24:08:00 69
APO-LABETALOL Tab/Co. Orl 200mg 02243539 APX 24:08:00 69
APO-LEVOBUNOLOL Liq/Liq Oph 0.25% 02241575 APX 52:36:00 147
APO-LEVOBUNOLOL Liq/Liq Oph 0.5% 02241574 APX 52:36:00 147
APO-LEVOCARB Tab/Co. Orl 100mg/10mg 02195933 APX 28:92:00 127
APO-LEVOCARB Tab/Co. Orl 250mg/25mg 02195968 APX 28:92:00 127
APO-LEVOCARB Tab/Co. Orl 100mg/25mg 02182823 NXP 28:92:00 127
APO-LISINOPRIL Tab/Co. Orl 5mg 02217481 APX 24:04:00 56
APO-LISINOPRIL Tab/Co. Orl 10mg 02217503 APX 24:04:00 56
APO-LISINOPRIL Tab/Co. Orl 20mg 02217511 APX 24:04:00 56
APO-LITHIUM CARBONATE Cap/Caps Orl 150mg 02242837 APX 28:28:00 126
APO-LITHIUM CARBONATE Cap/Caps Orl 300mg 02242838 APX 28:28:00 126
APO-LOPERAMIDE Tab/Co. Orl 2mg 02212005 APX 56:08:00 150
APO-LORATADINE Tab/Co. Orl 10mg 02243880 APX 04:00:00 1
APO-LORAZEPAM Tab/Co. Orl 2mg 00655767 APX 28:24:08 122
APO-LORAZEPAM Tab/Co. Orl 0.5mg 00655740 APX 28:24:08 121
APO-LORAZEPAM Tab/Co. Orl 1mg 00655759 APX 28:24:08 122
APO-LOVASTATIN Tab/Co. Orl 20mg 02220172 APX 24:06:00 65
APO-LOVASTATIN Tab/Co. Orl 40mg 02220180 APX 24:06:00 66
APO-LOXAPINE Tab/Co. Orl 5mg 02237651 APX 28:16:08 112
APO-LOXAPINE Tab/Co. Orl 10mg 02237652 APX 28:16:08 112
APO-LOXAPINE Tab/Co. Orl 25mg 02237653 APX 28:16:08 112
APO-LOXAPINE Tab/Co. Orl 50mg 02237654 APX 28:16:08 112
APO-MEDROXY Tab/Co. Orl 2.5mg 02244726 APX 68:32:00 175
APO-MEDROXY Tab/Co. Orl 5mg 02244727 APX 68:32:00 175
APO-MEFENAMIC Cap/Caps Orl 250mg 02229452 APX 28:08:04 81
APO-MEGESTROL Tab/Co. Orl 40mg 02195917 APX 10:00:00 30
APO-MEGESTROL Tab/Co. Orl 160mg 02195925 APX 10:00:00 31
APO-MEPROBAMATE (DISC/NON DISP Dec 3/03) Tab/Co. Orl 400mg 00337943 APX 28:24:92 124
APO-METFORMIN Tab/Co. Orl 500mg 02167786 APX 68:20:92 173
APO-METFORMIN Tab/Co. Orl 850mg 02229785 APX 68:20:92 173
APO-METHAZIDE-15 Tab/Co. Orl 250mg/15mg 00441708 APX 24:08:00 70
APO-METHAZIDE-25 Tab/Co. Orl 250mg/25mg 00441716 APX 24:08:00 70
APO-METHAZOLAMIDE Tab/Co. Orl 50mg 02245882 APX 52:10:00 142
APO-METHOPRAZINE Tab/Co. Orl 2mg 02238403 APX 28:24:92 125
APO-METHOPRAZINE Tab/Co. Orl 5mg 02238404 APX 28:24:92 125
APO-METHOPRAZINE Tab/Co. Orl 25mg 02238405 APX 28:24:92 125
APO-METHOPRAZINE Tab/Co. Orl 50mg 02238406 APX 28:24:92 125
APO-METHYLDOPA Tab/Co. Orl 500mg 00426830 APX 24:08:00 70
APO-METHYLDOPA Tab/Co. Orl 125mg 00360252 APX 24:08:00 69
APO-METHYLDOPA Tab/Co. Orl 250mg 00360260 APX 24:08:00 70
APO-METOCLOP Tab/Co. Orl 5mg 00842826 APX 56:40:00 155
APO-METOCLOP Tab/Co. Orl 10mg 00842834 APX 56:40:00 155
APO-METOPROLOL (UNCOATED) Tab/Co. Orl 100mg 00618640 APX 24:04:00 57
APO-METOPROLOL (UNCOATED) Tab/Co. Orl 50mg 00618632 APX 24:04:00 57
APO-METOPROLOL TYPE "L" Tab/Co. Orl 50mg 00749354 APX 24:04:00 57
APO-METOPROLOL TYPE "L" Tab/Co. Orl 100mg 00751170 APX 24:04:00 57
APO-METRONIDAZOLE Tab/Co. Orl 250mg 00545066 APX 08:40:00 26
APO-MINOCYCLINE Cap/Caps Orl 50mg 02084090 APX 08:12:24 17
APO-MINOCYCLINE Cap/Caps Orl 100mg 02084104 APX 08:12:24 17
APO-MISOPROSTOL Tab/Co. Orl 100mg 02244022 APX 56:40:00 155
APO-MISOPROSTOL Tab/Co. Orl 200mg 02244023 APX 56:40:00 156
APO-MOCLOBEMIDE Tab/Co. Orl 300mg 02240456 APX 28:16:04 104
APO-MOCLOBEMIDE Tab/Co. Orl 100mg 02232148 APX 28:16:04 103
APO-MOCLOBEMIDE Tab/Co. Orl 150mg 02232150 APX 28:16:04 104
APO-NADOL Tab/Co. Orl 80mg 00782467 APX 24:04:00 58
APO-NADOL Tab/Co. Orl 160mg 00782475 APX 24:04:00 58
APO-NADOL Tab/Co. Orl 40mg 00782505 APX 24:04:00 58
APO-NAPROXEN Tab/Co. Orl 500mg 00592277 APX 28:08:04 82
APO-NAPROXEN Tab/Co. Orl 125mg 00522678 APX 28:08:04 81
APO-NAPROXEN Tab/Co. Orl 375mg 00600806 APX 28:08:04 82
APO-NAPROXEN Tab/Co. Orl 250mg 00522651 APX 28:08:04 82
APO-NEFAZODONE Tab/Co. Orl 100mg 02242823 APX 28:16:04 104
APO-NEFAZODONE Tab/Co. Orl 150mg 02242824 APX 28:16:04 104
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APO-NEFAZODONE Tab/Co. Orl 200mg 02242825 APX 28:16:04 104
APO-NIFED Cap/Caps Orl 10mg 00755907 APX 24:04:00 58
APO-NIFED Cap/Caps Orl 5mg 00725110 APX 24:04:00 58
APO-NIFED PA Tab/Co. Orl 20mg 02181525 APX 24:04:00 59
APO-NIFED PA Tab/Co. Orl 10mg 02197448 APX 24:04:00 59
APO-NITRAZEPAM Tab/Co. Orl 5mg 02245230 APX 28:24:08 122
APO-NITRAZEPAM Tab/Co. Orl 10mg 02245231 APX 28:24:08 122
APO-NITROFURANTOIN Tab/Co. Orl 50mg 00319511 APX 08:36:00 26
APO-NITROFURANTOIN Tab/Co. Orl 100mg 00312738 APX 08:36:00 26
APO-NORFLOX Tab/Co. Orl 400mg 02229524 APX 08:22:00 25
APO-NORTRIPTYLINE Cap/Caps Orl 10mg 02223511 APX 28:16:04 105
APO-NORTRIPTYLINE Cap/Caps Orl 25mg 02223538 APX 28:16:04 105
APO-OFLOX Tab/Co. Orl 200mg 02231529 APX 08:22:00 25
APO-OFLOX Tab/Co. Orl 300mg 02231531 APX 08:22:00 25
APO-OFLOX Tab/Co. Orl 400mg 02231532 APX 08:22:00 25
APO-ORCIPRENALINE Syr/Sir. Orl 2mg 02236783 APX 12:12:00 37
APO-OXAZEPAM Tab/Co. Orl 10mg 00402680 APX 28:24:08 122
APO-OXAZEPAM Tab/Co. Orl 30mg 00402737 APX 28:24:08 122
APO-OXAZEPAM Tab/Co. Orl 15mg 00402745 APX 28:24:08 122
APO-OXTRIPHYLLINE Tab/Co. Orl 200mg 00441732 APX 86:16:00 199
APO-OXTRIPHYLLINE Tab/Co. Orl 100mg 00441724 APX 86:16:00 199
APO-OXTRIPHYLLINE Tab/Co. Orl 300mg 00511692 APX 86:16:00 199
APO-OXYBUTYNIN Tab/Co. Orl 5mg 02163543 APX 86:12:00 198
APO-OXYBUTYNIN Syr/Sir. Orl 1mg 02231089 APX 86:12:00 198
APO-PEN VK Tab/Co. Orl 300mg 00642215 APX 08:12:16 15
APO-PEN VK Pws/Pds. Orl 60mg 00642231 APX 08:12:16 15
APO-PERPHENAZINE Tab/Co. Orl 2mg 00335134 APX 28:16:08 113
APO-PERPHENAZINE Tab/Co. Orl 8mg 00335118 APX 28:16:08 113
APO-PERPHENAZINE Tab/Co. Orl 16mg 00335096 APX 28:16:08 113
APO-PERPHENAZINE Tab/Co. Orl 4mg 00335126 APX 28:16:08 113
APO-PINDOL Tab/Co. Orl 15mg 00755893 APX 24:08:00 71
APO-PINDOL Tab/Co. Orl 5mg 00755877 APX 24:08:00 71
APO-PINDOL Tab/Co. Orl 10mg 00755885 APX 24:08:00 71
APO-PIROXICAM Cap/Caps Orl 20mg 00642894 APX 28:08:04 82
APO-PIROXICAM Cap/Caps Orl 10mg 00642886 APX 28:08:04 82
APO-PRAVASTATIN Tab/Co. Orl 10mg 02243506 APX 24:06:00 66
APO-PRAVASTATIN Tab/Co. Orl 20mg 02243507 APX 24:06:00 66
APO-PRAVASTATIN Tab/Co. Orl 40mg 02243508 APX 24:06:00 66
APO-PRAZO Tab/Co. Orl 2mg 00882828 APX 24:08:00 72
APO-PRAZO Tab/Co. Orl 1mg 00882801 APX 24:08:00 71
APO-PRAZO Tab/Co. Orl 5mg 00882836 APX 24:08:00 72
APO-PREDNISONE Tab/Co. Orl 1mg 00598194 APX 68:04:00 164
APO-PREDNISONE Tab/Co. Orl 5mg 00312770 APX 68:04:00 164
APO-PREDNISONE Tab/Co. Orl 50mg 00550957 APX 68:04:00 164
APO-PRIMIDONE Tab/Co. Orl 250mg 00396761 APX 28:12:04 94
APO-PRIMIDONE Tab/Co. Orl 125mg 00399310 APX 28:12:04 94
APO-PROCAINAMIDE Cap/Caps Orl 500mg 00713341 APX 24:04:00 59
APO-PROCAINAMIDE Cap/Caps Orl 250mg 00713325 APX 24:04:00 59
APO-PROCAINAMIDE Cap/Caps Orl 375mg 00713333 APX 24:04:00 59
APO-PROPAFENONE Tab/Co. Orl 150mg 02243324 APX 24:04:00 59
APO-PROPAFENONE Tab/Co. Orl 300mg 02243325 APX 24:04:00 60
APO-PROPRANOLOL Tab/Co. Orl 40mg 00402753 APX 24:04:00 60
APO-PROPRANOLOL Tab/Co. Orl 20mg 00663719 APX 24:04:00 60
APO-PROPRANOLOL Tab/Co. Orl 120mg 00504335 APX 24:04:00 60
APO-PROPRANOLOL Tab/Co. Orl 80mg 00402761 APX 24:04:00 60
APO-PROPRANOLOL Tab/Co. Orl 10mg 00402788 APX 24:04:00 60
APO-QUINIDINE Tab/Co. Orl 200mg 00441740 APX 24:04:00 61
APO-RANITIDINE Tab/Co. Orl 150mg 00733059 APX 56:40:00 157
APO-RANITIDINE Tab/Co. Orl 300mg 00733067 APX 56:40:00 157
APO-SALVENT Liq/Liq Inh 5mg/ml 02046741 APX 12:12:00 38
APO-SALVENT Aem/Aém Inh 100mcg 00790419 APX 12:12:00 38
APO-SALVENT Tab/Co. Orl 2mg 02146843 APX 12:12:00 39
APO-SALVENT Tab/Co. Orl 4mg 02146851 APX 12:12:00 39
APO-SALVENT Liq/Liq Inh 1mg/ml 02231488 APX 12:12:00 38
APO-SALVENT Aem/Aém Inh 100mcg 02245669 APX 12:12:00 38
APO-SELEGILINE Tab/Co. Orl 5mg 02230641 APX 92:00:00 209
APO-SERTRALINE Cap/Caps Orl 50mg 02238281 APX 28:16:04 106
APO-SERTRALINE Cap/Caps Orl 100mg 02238282 APX 28:16:04 106
APO-SERTRALINE Cap/Caps Orl 25mg 02238280 APX 28:16:04 106
APO-SIMVASTATIN Tab/Co. Orl 5mg 02247011 APX 24:06:00 66
APO-SIMVASTATIN Tab/Co. Orl 10mg 02247012 APX 24:06:00 67
APO-SIMVASTATIN Tab/Co. Orl 20mg 02247013 APX 24:06:00 67
APO-SIMVASTATIN Tab/Co. Orl 40mg 02247014 APX 24:06:00 67
APO-SIMVASTATIN Tab/Co. Orl 80mg 02247015 APX 24:06:00 67
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APO-SOTALOL Tab/Co. Orl 160mg 02167794 APX 24:04:00 61
APO-SUCRALFATE Tab/Co. Orl 1gm 02125250 APX 56:40:00 158
APO-SULFATRIM Sus/Susp. Orl 8mg/40mg 00846465 APX 08:40:00 27
APO-SULFATRIM Tab/Co. Orl 20mg/100mg 00445266 APX 08:40:00 27
APO-SULFATRIM Tab/Co. Orl 80mg/400mg 00445274 APX 08:40:00 27
APO-SULFATRIM DS Tab/Co. Orl 160mg/800mg 00445282 APX 08:40:00 27
APO-SULFINPYRAZONE Tab/Co. Orl 200mg 00441767 APX 40:40:00 132
APO-SULFINPYRAZONE Tab/Co. Orl 100mg 00441759 APX 40:40:00 132
APO-SULIN Tab/Co. Orl 200mg 00778362 APX 28:08:04 83
APO-SULIN Tab/Co. Orl 150mg 00778354 APX 28:08:04 83
APO-TAMOX Tab/Co. Orl 10mg 00812404 APX 10:00:00 31
APO-TAMOX Tab/Co. Orl 20mg 00812390 APX 10:00:00 32
APO-TEMAZEPAM Cap/Caps Orl 15mg 02225964 APX 28:24:08 123
APO-TEMAZEPAM Cap/Caps Orl 30mg 02225972 APX 28:24:08 123
APO-TERAZOSIN Tab/Co. Orl 1mg 02234502 APX 24:08:00 72
APO-TERAZOSIN Tab/Co. Orl 5mg 02234504 APX 24:08:00 72
APO-TERAZOSIN Tab/Co. Orl 10mg 02234505 APX 24:08:00 73
APO-TERAZOSIN Tab/Co. Orl 2mg 02234503 APX 24:08:00 72
APO-TETRA Cap/Caps Orl 250mg 00580929 APX 08:12:24 17
APO-THEO LA Srt/ Orl 300mg 00692700 APX 86:16:00 199
APO-THEO LA Srt/ Orl 200mg 00692697 APX 86:16:00 199
APO-THEO LA Srt/ Orl 100mg 00692689 APX 86:16:00 199
APO-THIORIDAZINE Tab/Co. Orl 10mg 00360228 APX 28:16:08 116
APO-THIORIDAZINE Tab/Co. Orl 25mg 00360198 APX 28:16:08 116
APO-THIORIDAZINE Tab/Co. Orl 100mg 00360244 APX 28:16:08 116
APO-THIORIDAZINE Tab/Co. Orl 50mg 00360236 APX 28:16:08 116
APO-TIAPROFENIC Tab/Co. Orl 300mg 02136120 APX 28:08:04 84
APO-TIAPROFENIC Tab/Co. Orl 200mg 02136112 APX 28:08:04 83
APO-TICLOPIDINE Tab/Co. Orl 250mg 02237701 APX 92:00:00 211
APO-TIMOL Tab/Co. Orl 20mg 00755869 APX 24:04:00 62
APO-TIMOL Tab/Co. Orl 5mg 00755842 APX 24:04:00 61
APO-TIMOL Tab/Co. Orl 10mg 00755850 APX 24:04:00 62
APO-TIMOP Dps/Gttes Oph 0.25% 00755826 APX 52:36:00 148
APO-TIMOP Dps/Gttes Oph 0.5% 00755834 APX 52:36:00 148
APO-TOBRAMYCIN Liq/Liq Oph 0.3% 02245698 APX 52:04:04 137
APO-TOLBUTAMIDE Tab/Co. Orl 500mg 00312762 APX 68:20:20 173
APO-TRAZODONE Tab/Co. Orl 50mg 02147637 APX 28:16:04 107
APO-TRAZODONE Tab/Co. Orl 100mg 02147645 APX 28:16:04 107
APO-TRAZODONE Tab/Co. Orl 150mg 02147653 APX 28:16:04 107
APO-TRIAZIDE Tab/Co. Orl 50mg/25mg 00441775 APX 40:28:10 132
APO-TRIAZO Tab/Co. Orl 0.25mg 00808571 APX 28:24:08 123
APO-TRIAZO Tab/Co. Orl 0.125mg 00808563 APX 28:24:08 123
APO-TRIFLUOPERAZINE Tab/Co. Orl 2mg 00312754 APX 28:16:08 116
APO-TRIFLUOPERAZINE Tab/Co. Orl 5mg 00312746 APX 28:16:08 116
APO-TRIFLUOPERAZINE Tab/Co. Orl 10mg 00326836 APX 28:16:08 117
APO-TRIFLUOPERAZINE Tab/Co. Orl 1mg 00345539 APX 28:16:08 116
APO-TRIHEX Tab/Co. Orl 5mg 00545074 APX 12:08:04 34
APO-TRIHEX Tab/Co. Orl 2mg 00545058 APX 12:08:04 34
APO-TRIMEBUTINE Tab/Co. Orl 100mg 02245663 APX 56:40:00 158
APO-TRIMEBUTINE Tab/Co. Orl 200mg 02245664 APX 56:40:00 158
APO-TRIMETHOPRIM Tab/Co. Orl 100mg 02243116 APX 08:36:00 26
APO-TRIMETHOPRIM Tab/Co. Orl 200mg 02243117 APX 08:36:00 26
APO-TRIMIP Cap/Caps Orl 75mg 02070987 APX 28:16:04 107
APO-TRIMIP Tab/Co. Orl 12.5mg 00740799 APX 28:16:04 107
APO-TRIMIP Tab/Co. Orl 25mg 00740802 APX 28:16:04 108
APO-TRIMIP Tab/Co. Orl 50mg 00740810 APX 28:16:04 108
APO-TRIMIP Tab/Co. Orl 100mg 00740829 APX 28:16:04 108
APO-VALPROIC Cap/Caps Orl 250mg 02238048 APX 28:12:92 98
APO-VALPROIC ACID Syr/Sir. Orl 50mg 02238370 APX 28:12:92 98
APO-VERAP Tab/Co. Orl 80mg 00782483 APX 24:04:00 63
APO-VERAP Tab/Co. Orl 120mg 00782491 APX 24:04:00 63
APO-WARFARIN Tab/Co. Orl 3mg 02245618 APX 20:12:04 47
APO-WARFARIN Tab/Co. Orl 1mg 02242924 APX 20:12:04 47
APO-WARFARIN Tab/Co. Orl 2mg 02242925 APX 20:12:04 47
APO-WARFARIN Tab/Co. Orl 2.5mg 02242926 APX 20:12:04 47
APO-WARFARIN Tab/Co. Orl 4mg 02242927 APX 20:12:04 47
APO-WARFARIN Tab/Co. Orl 5mg 02242928 APX 20:12:04 48
APO-ZIDOVUDINE (Disc/Non Disp Dec 6/04) Cap/Caps Orl 100mg 01946323 APX 08:18:00 22
APO-ZOPICLONE Tab/Co. Orl 5mg 02245077 APX 28:24:92 125
APO-ZOPICLONE Tab/Co. Orl 7.5mg 02218313 APX 28:24:92 126
Apraclonidine (chlorhydrate d') 52:36:00 146
Apraclonidine Hydrochloride 52:36:00 146
APRESOLINE (DISC/NON DISP Jan 15/05) Tab/Co. Orl 25mg 00005533 NVR 24:08:00 69
APRESOLINE (DISC/NON DISP Jan 15/05) Tab/Co. Orl 50mg 00005541 NVR 24:08:00 69
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APRESOLINE (DISC/NON DISP Jan 15/05) Tab/Co. Orl 10mg 00005525 NVR 24:08:00 69
AQUASOL E Dps/Gttes Orl 50unit 02162075 CLC 88:20:00 203
AQUASOL E Cap/Caps Orl 100unit 02162083 CLC 88:20:00 203
ARALEN Tab/Co. Orl 250mg 02017539 SNS 08:20:00 22
Arava Tab 100mg 2241890 AVE A26
Arava Tab 10mg 2241888 AVE A26
Arava Tab 20mg 2241889 AVE A26
ARISTOCORT Tab/Co. Orl 4mg 02194090 GLS 68:04:00 165
ARISTOCORT (DISC/NON DISP Dec 1/03) Tab/Co. Orl 2mg 02194082 GLS 68:04:00 164
ARISTOCORT C Crm/Cr. Top 0.5% 02194066 GLS 84:06:00 193
ARISTOCORT R Crm/Cr. Top 0.1% 02194058 GLS 84:06:00 193
ARISTOCORT R Ont/Ont Top 0.1% 02194031 GLS 84:06:00 193
ARISTOSPAN Sus/Susp. Ia 20mg 02194155 GLS 68:04:00 165
ARLIDIN Tab/Co. Orl 6mg 01926713 ERF 24:12:00 75
ARLIDIN FORTE (DISC/NON DISP July 1/03) Tab/Co. Orl 12mg 01926705 AVE 24:12:00 75
ARTHROTEC Tab/Co. Orl 50mg/200mcg 01917056 PCA 28:08:04 78
ARTHROTEC Tab/Co. Orl 75/200mg 02229837 PCA 28:08:04 78
ASA Ect/Co.Ent. Orl 325mg 00443565 SDG 28:08:04 76
ASA Ect/Co.Ent. Orl 650mg 00417599 SDG 28:08:04 76
ASA Ect/Co.Ent. Orl 325mg 00724912 SDR 28:08:04 76
ASA (DISC/NON DISP Mar 26/05) Ect/Co.Ent. Orl 325mg 00092746 DCL 28:08:04 76
ASA (DISC/NON DISP Mar 26/05) Ect/Co.Ent. Orl 650mg 00092762 DCL 28:08:04 76
ASA EC Ect/Co.Ent. Orl 650mg 00794244 VTH 28:08:04 76
ASACOL Ect/Co.Ent. Orl 400mg 01997580 PGP 56:40:00 153
ASENDIN (DISC/NON DISP Dec 21/03) Tab/Co. Orl 50mg 02169894 WAY 28:16:04 99
ASENDIN (DISC/NON DISP June 17/04) Tab/Co. Orl 100mg 02169908 WAY 28:16:04 99
ASMAVENT NEBULES (DISC/NON DISP Jan 7/04) Liq/Liq Inh 1mg/ml 02231430 TCH 12:12:00 38
ASMAVENT RESP INH Liq/Liq Inh 5mg/ml 02048760 TCH 12:12:00 38
Atacand Tab 16mg 2239092 AST A14
Atacand Tab 8mg 2239091 AST A14
ATARAX Liq/Liq Im 50mg 00024589 PFI 28:24:92 124
ATARAX Syr/Sir. Orl 2mg 00024694 PFI 28:24:92 124
ATASOL-15 Tab/Co. Orl 300mg/30mg/15mg 00293504 HOR 28:08:92 92
ATASOL-30 Tab/Co. Orl 300mg/30mg/30mg 00293512 HOR 28:08:92 92
ATENOL Tab/Co. Orl 50mg 02220679 IVX 24:04:00 50
ATENOL Tab/Co. Orl 100mg 02220687 IVX 24:04:00 50
Atenolol 24:04:00 50
Aténolol 24:04:00 50
ATIVAN Tab/Co. Orl 0.5mg 02041413 WAY 28:24:08 121
ATIVAN Tab/Co. Orl 2mg 02041448 WAY 28:24:08 122
ATIVAN Tab/Co. Orl 1mg 02041421 WAY 28:24:08 122
ATIVAN SL Slt/Co.S.L. Orl 1mg 02041464 WAY 28:24:08 121
ATIVAN SL Slt/Co.S.L. Orl 2mg 02041472 WAY 28:24:08 121
ATIVAN SL Slt/Co.S.L. Orl 0.5mg 02041456 WAY 28:24:08 121
Atorvastatin Calcium 24:06:00 63
Atorvastatine calcique 24:06:00 63
Atovaquone A12
ATROPINE Ont/Ont Oph 1% 00252484 ALC 52:24:00 144
ATROPINE Dps/Gttes Oph 1% 01948598 NVO 52:24:00 144
Atropine (sulfate d') 52:24:00 144
Atropine Sulfate 52:24:00 144
ATROPISOL (DISC/NON DISP Nov 1/03) Dps/Gttes Oph 1% 02134853 NVO 52:24:00 144
ATROVENT Liq/Liq Inh 250mcg/ml 00731439 BOE 12:08:08 35
ATROVENT Aem/Aém Inh 20mcg 00576158 BOE 12:08:08 35
ATROVENT NASAL Spr/Spr. Nas 0.03% 02163705 BOE 12:08:08 36
ATROVENT UDV Liq/Liq Inh 250mcg/ml 01950681 BOE 12:08:08 35
Attapulgite/Pectin/Opium Tincture 56:08:00 149
Attapulgite/pectine/opium (teinture d') 56:08:00 149
Auranofin 60:00:00 159
Auranofine 60:00:00 159
Aurothioglucose 60:00:00 159
Aurothioglucose 60:00:00 159
Avandia Tab 2mg 2241112 GSK A35
Avandia Tab 4mg 2241113 GSK A35
Avandia Tab 8mg 2241114 GSK A35
Avapro Tab 150mg 2237924 BRI A25
Avapro Tab 300mg 2237925 BRI A25
Avapro Tab 75mg 2237923 BRI A25
AVENTYL Cap/Caps Orl 10mg 00015229 PHH 28:16:04 105
AVENTYL Cap/Caps Orl 25mg 00015237 PHH 28:16:04 105
AVONEX Pws/Pds. Im 30mcg 02237770 BIG 92:00:00 207
Azathioprine sodique 92:00:00 206
Azathioprine Sodium 92:00:00 206
Azithromycin 08:12:12 10

I - 9



PRODUCT NAME DOSAGE FORM, ROUTE & STRENGTH DIN MFG CLASS PAGES
NOM DU PRODUIT FORME DE POSOLOGIQUE, VOIE ET CONCENTRATION FAB CATEGORIE

Azithromycine 08:12:12 10
AZOPT Liq/Liq Oph 1% 02238873 ALC 52:10:00 142
Bacampicillin Hydrochloride 08:12:16 14
Bacampicilline (chlorhydrate de) 08:12:16 14
BACID Cap/Caps Orl 1b 01927906 ERF 56:08:00 149
Baclofen 12:20:00 41
Baclofène 12:20:00 41
BACTROBAN Ont/Ont Top 2% 01916947 GCH 84:04:04 181
BALMINIL Syr/Sir. Orl 20mg 00608920 ROG 48:16:00 134
BALMINIL DM Syr/Sir. Orl 3mg 00436895 ROG 48:08:00 133
BALMINIL EXPECT SANS SUCROSE Syr/Sir. Orl 20mg 00609951 ROG 48:16:00 134
BARBILIXIR (DISC/NON DISP Mar 26/05) Elx/Elixir Orl 4mg 00588180 DCL 28:12:04 94
BARRIERE HC Crm/Cr. Top 1% 02086034 SHI 84:06:00 190
Béclométhasone (dipropionate de) 52:08:00 139
Béclométhasone (dipropionate de) 68:04:00 161
Béclométhasone (dipropionate de) 84:06:00 186
Beclomethasone Dipropionate 52:08:00 139
Beclomethasone Dipropionate 68:04:00 161
Beclomethasone Dipropionate 84:06:00 186
BELLERGAL SPACETABS Srt/Co.L.C. Orl 40mg/0.6mg/0.2mg 00176141 NVR 12:16:00 40
BENADRYL Cap/Caps Orl 50mg 02019671 CHC 04:00:00 1
BENADRYL Tab/Co. Orl 25mg 02017849 CHC 04:00:00 1
BENADRYL Elx/Elixir Orl 2.5mg 02019736 CHC 04:00:00 1
Benazepril (chlorhydrate de) 24:08:00 67
Benazepril Hydrochloride 24:08:00 67
BENOXYL Lot/Lot Top 20% 00187585 STI 84:28:00 195
BENOXYL Lot/Lot Top 10% 00370568 STI 84:28:00 195
BENTYLOL Syr/Sir. Orl 2mg 02102978 AVE 12:08:08 34
BENTYLOL Tab/Co. Orl 10mg 02103087 AVE 12:08:08 34
BENTYLOL Tab/Co. Orl 20mg 02103095 AVE 12:08:08 34
BENURYL Tab/Co. Orl 500mg 00294926 ICN 40:40:00 132
BENYLIN DM Syr/Sir. Orl 3mg 01944738 CHC 48:08:00 133
BENYLIN DM-D Syr/Sir. Orl 6mg/3mg 01944711 CHC 48:08:01 133
BENYLIN DM-D-E Syr/Sir. Orl 100mg/50mg/30mg 01944673 CHC 48:16:01 134
BENYLIN E EXTRA STRENGTH Syr/Sir Orl 200mg 02161494 CHC 48:16:00 134
BENZAC W-10 Gel/Gel Top 10% 01925997 GAC 84:28:00 195
BENZAGEL 10 Gel/Gel Top 10% 02220385 YYY 84:28:00 195
Benzoyl Peroxide 84:28:00 195
Benzoyl Peroxide/Polyoxyethylene Lauryl Ether 84:28:00 195
Benzoyle (peroxyde de) 84:28:00 195
Benzoyle (peroxyde de)/polyoxyéthylène (lauryl ether de) 84:28:00 195
Benztropine (mésylate de) 12:08:04 33
Benztropine Mesylate 12:08:04 33
Benzydamine (chlorhydrate de) 52:16:00 142
Benzydamine Hydrochloride 52:16:00 142
BEROTEC Aem/Aém Inh 100mcg 02006383 BOE 12:12:00 37
BEROTEC Liq/Liq Inh 1mg/ml 00541389 BOE 12:12:00 37
Bésylate d'amlodipine 24:04:00 50
BETADERM Ont/Ont Top 0.1% 00716650 TAR 84:06:00 187
BETADERM Crm/Cr. Top 0.1% 00716626 TAR 84:06:00 187
BETADERM Crm/Cr. Top 0.05% 00716618 TAR 84:06:00 187
BETADERM Lot/Lot Top 0.1% 00716634 TAR 84:06:00 187
BETADERM Ont/Ont Top 0.05% 00716642 TAR 84:06:00 187
BETAGAN Liq/Liq Oph 0.5% 00637661 ALL 52:36:00 147
BETAGAN Liq/Liq Oph 0.25% 00751286 ALL 52:36:00 147
Betahistine A13
BETALOC (UNCOATED) Tab/Co. Orl 50mg 00402605 AZE 24:04:00 57
BETALOC (UNCOATED) Tab/Co. Orl 100mg 00402540 AZE 24:04:00 57
Bétaméthasone (phosphate disodique de) 68:04:00 161
Bétaméthasone (valérate de) 84:06:00 187
Bétaméthasone (valérate de)/gentamicine (sulfate de) 84:06:00 187
Betamethasone 17-Valerate 84:06:00 187
Betamethasone 17-Valerate/Gentamicin Sulphate 84:06:00 187
Betamethasone 21-acetate/bétaméthasone (phosphate disodique de) 68:04:00 161
Betamethasone 21-Acetate/Betamethasone Disodium Phosphate 68:04:00 161
Bétamethasone dipropinate 84:06:00 187
Betamethasone Dipropionate 84:06:00 187
Betamethasone Disodium Phosphate 68:04:00 161
BETASERON Liq/Liq. Sc 0.3mg 02169649 BEX 92:00:00 207
BETAXIN Liq/Liq Im 1000mcg 02241983 ABB 88:08:00 201
Bétaxolol (chlorhydrate de) 52:36:00 146
Betaxolol Hydrochloride 52:36:00 146
Béthanéchol (chlorure de) 12:04:00 33
Bethanechol Chloride 12:04:00 33
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BETNESOL Enm/Lav. Rt 0.05mg 02060884 SHI 68:04:00 161
BETNESOL Tab/Co. Orl 0.5mg 02063190 SHI 68:04:00 161
BETNOVATE (DISC/NON DISP Dec 31/03) Lot/Lot Top 0.1% 02100193 SHI 84:06:00 187
BETOPTIC S Sus/Susp. Oph 0.25% 01908448 ALC 52:36:00 146
BIAXIN BID Tab/Co. Orl 500mg 02126710 ABB 08:12:12 10
BIAXIN BID Tab/Co. Orl 250mg 01984853 ABB 08:12:12 10
BICILLIN LA (DISC/NON DISP Feb 1/04) Sus/Susp. Im 600000unit 02041596 WAY 08:12:16 15
BIQUIN DURULE Srt/Co.L.C. Orl 250mg 00249580 AZE 24:04:00 60
Bisoprolol Fumarate 24:04:00 50
BLEPHAMIDE Dps/Gttes Oph 10%/0.2% 00807788 ALL 52:04:08 138
BLEPHAMIDE S.O.P. Ont/Ont Oph 10%/0.2% 00307246 ALL 52:04:08 138
BONAMINE Tab/Co. Orl 25mg 00220442 CHC 56:22:00 152
BONEFOS Cap/Caps Orl 400mg 01984845 AVE 92:00:00 206
Bosentan A13
Botox Pws 100 unit 1981501 ALL A13
Botulinum Toxin Type A A13
BREVICON (21) Tab/Co. Orl 0.5mg/0.035mg 02187086 PCA 68:12:00 167
BREVICON (28) Tab/Co. Orl 0.5mg/0.035mg 02187094 PCA 68:12:00 167
BREVICON 1/35 (21) Tab/Co. Orl 1mg/0.035mg 02189054 PCA 68:12:00 167
BREVICON 1/35 (28) Tab/Co. Orl 1mg/0.035mg 02189062 PCA 68:12:00 167
BRICANYL TURBUHALER Aem/Aém Inh 0.5mg 00786616 AZE 12:12:00 39
Brimonidine Tartrate 52:36:00 146
Brinzolamide 52:10:00 142
Bromazepam 28:24:08 119
Bromazépam 28:24:08 119
Bromocriptine (mésylate de) 92:00:00 206
Bromocriptine Mesylate 92:00:00 206
Budesonide 52:08:00 139
Budesonide 68:04:00 161
Budésonide 52:08:00 139
Budésonide 68:04:00 161
Bupropion (chlorhydrate de) 28:16:04 99
Bupropion Hydrochloride 28:16:04 99
Bupropion Hydrochloride A14
BUSCOPAN Tab/Co. Orl 10mg 00363812 BOE 12:08:08 35
BUSCOPAN Liq/Liq Im 20mg 00363839 BOE 12:08:08 35
Buserelin Acetate 10:00:00 28
Buserelin Acetate A14
Buséréline (acétate de) 10:00:00 28
BUSPAR Tab/Co. Orl 10mg 00603821 BRI 28:24:92 124
Buspirone (chlorhydrate de) 28:24:92 124
Buspirone Hydrochloride 28:24:92 124
Busulfan 10:00:00 28
Butalbital/Acetylsalicylic Acid/Caffeine 28:08:92 92
Butalbital/Acetylsalicylic Acid/Caffeine/Codeine Phosphate 28:08:92 93
Butalbital/acide acétylsalicylique/caféine 28:08:92 92
Butalbital/acide acétylsalicylique/caféine/codéine (phosphate de) 28:08:92 93
CAFERGOT Tab/Co. Orl 1mg/100mg 00176095 NVR 12:16:00 39
CAFERGOT PB (DISC/NON DISP Jan 15/03) Sup/Supp. Rt 1mg/100mg/30mg/0.125mg 00176214 NVR 12:16:00 40
CALCIMAR Liq/Liq Im 200unit 01926691 AVE 68:24:00 174
Calcipotriol 84:36:00 196
Calcitonin Salmon A14
Calcitonin Salmon Synthetic 68:24:00 174
Calcitonine de saumon 68:24:00 174
Calcitriol 88:16:00 202
CALTINE Liq/Liq Im 100unit 02007134 FEI 68:24:00 174
Candesartan A14
CANESTEN Crm/Cr. Top 1% 02150867 YNO 84:04:08 182
CANESTEN Crm/Cr. Vag 1% 02150891 YNO 84:04:08 182
CANESTEN 1 COMBI-PAK Crm/Cr. Vag 500mg/1% 02150948 YNO 84:04:08 182
CANESTEN 3 Crm/Cr. Vag 2% 02150905 YNO 84:04:08 182
CANESTEN 3 COMBI-PAK Crm/Cr. Vag 500mg/1% 02150921 YNO 84:04:08 182
Capecitabine A15
CAPOTEN Tab/Co. Orl 25mg 00546283 BRI 24:04:00 51
CAPOTEN Tab/Co. Orl 50mg 00546291 BRI 24:04:00 51
CAPOTEN Tab/Co. Orl 100mg 00546305 BRI 24:04:00 51
CAPOTEN Tab/Co. Orl 12.5mg 00695661 BRI 24:04:00 51
CAPSACIAN Crm/Cr. Top 0.025% 02157101 GLS 84:36:00 196
Capsaicin 84:36:00 196
Capsaïcine 84:36:00 196
Captopril 24:04:00 51
CAPTRIL (DISC/NON DISP Sept 18/03) Tab/Co. Orl 25mg 02237862 TCH 24:04:00 51
CAPTRIL (DISC/NON DISP Sept 18/03) Tab/Co. Orl 50mg 02237863 TCH 24:04:00 51
Carbachol 52:20:00 143

I - 11



PRODUCT NAME DOSAGE FORM, ROUTE & STRENGTH DIN MFG CLASS PAGES
NOM DU PRODUIT FORME DE POSOLOGIQUE, VOIE ET CONCENTRATION FAB CATEGORIE

Carbamazepine 28:12:92 97
Carbamazépine 28:12:92 97
CARBOLITH Cap/Caps Orl 300mg 00236683 ICN 28:28:00 126
CARBOLITH Cap/Caps Orl 150mg 00461733 ICN 28:28:00 126
CARBOLITH Cap/Caps Orl 600mg 02011239 ICN 28:28:00 126
CARDIZEM Tab/Co. Orl 30mg 02097370 BVL 24:04:00 54
CARDIZEM Tab/Co. Orl 60mg 02097389 BVL 24:04:00 55
CARDIZEM CD Src/Capsl.C. Orl 120mg 02097249 BVL 24:04:00 53
CARDIZEM CD Src/Capsl.C. Orl 300mg 02097273 BVL 24:04:00 54
CARDIZEM CD Src/Capsl.C. Orl 240mg 02097265 BVL 24:04:00 54
CARDIZEM CD Src/Capsl.C. Orl 180mg 02097257 BVL 24:04:00 54
CARDIZEM SR Src/Capsl.C. Orl 60mg 02097214 BVL 24:04:00 53
CARDIZEM SR Src/Capsl.C. Orl 120mg 02097230 BVL 24:04:00 53
CARDIZEM SR Src/Capsl.C. Orl 90mg 02097222 BVL 24:04:00 53
CARDURA-1 Tab/Co. Orl 1mg 01958100 AZE 24:08:00 68
CARDURA-2 Tab/Co. Orl 2mg 01958097 AZE 24:08:00 68
CARDURA-4 Tab/Co. Orl 4mg 01958119 AZE 24:08:00 69
Carisoprodol 12:20:00 41
Carvedilol 24:04:00 52
Carvedilol A15
CATAPRES Tab/Co. Orl 0.1mg 00259527 BOE 24:08:00 68
CATAPRES Tab/Co. Orl 0.2mg 00291889 BOE 24:08:00 68
CECLOR Cap/Caps Orl 250mg 00465186 PHH 08:12:06 6
CECLOR Pws/Pds. Orl 50mg 00465216 PHH 08:12:06 6
CECLOR Pws/Pds. Orl 25mg 00465208 PHH 08:12:06 6
CECLOR Cap/Caps Orl 500mg 00465194 PHH 08:12:06 6
CECLOR B.I.D. Pws/Pds. Orl 75mg 00832804 PHH 08:12:06 6
CEDOCARD-SR Srt/Co.L.C. Orl 20mg 00740721 PMS 24:12:00 73
CEFACLOR Cap/Caps Orl 250mg 02237729 IVX 08:12:06 6
CEFACLOR Cap/Caps Orl 500mg 02237730 IVX 08:12:06 6
Cefaclor 08:12:06 6
Céfaclor 08:12:06 6
Cefadroxil 08:12:06 6
Céfadroxil 08:12:06 6
CEFAZOLIN SODIUM Pws/Pds. Im 500mg 02108119 NOP 08:12:06 7
CEFAZOLIN SODIUM Pws/Pds. Im 1gm 02108127 NOP 08:12:06 7
Cefazolin Sodium 08:12:06 7
Céfazoline sodique 08:12:06 7
Cefixime 08:12:06 7
Céfixime 08:12:06 7
CEFOTAN Pws/Pds. Im 1gm 02036274 WAY 08:12:07 9
CEFOTAN Pws/Pds. Im 2gm 02036428 WAY 08:12:07 9
Céfotaxime sodique 08:12:06 7
Cefotaxime Sodium 08:12:06 7
Cefotetan Disodium 08:12:07 9
Céfotétane disodique 08:12:07 9
Cefoxitin Sodium 08:12:07 9
Céfoxitine sodique 08:12:07 9
Ceftazidime (pentahydrate de) 08:12:06 7
Ceftazidime Pentahydrate 08:12:06 7
CEFTIN Tab/Co. Orl 500mg 02212285 GSK 08:12:06 8
CEFTIN Tab/Co. Orl 250mg 02212277 GSK 08:12:06 8
Ceftriaxone Disodium 08:12:06 8
Ceftriazone disodique 08:12:06 8
Cefuroxime Axetil 08:12:06 8
Céfuroxime axetil 08:12:06 8
Céfuroxime sodique 08:12:06 8
CEFUROXIME SODIUM Pws/Pds. Inj 750mg 02237731 LYP 08:12:06 8
CEFUROXIME SODIUM Pws/Pds. Inj 1.5g 02237732 LYP 08:12:06 8
Cefuroxime Sodium 08:12:06 8
CELEBREX Cap/Caps Orl 100mg 02239941 PCA 28:08:04 76
CELEBREX Cap/Caps Orl 200mg 02239942 PCA 28:08:04 76
Celebrex Cap 100mg 2239941 PCA A15
Celebrex Cap 200mg 2239942 PCA A15
Celecoxib 28:08:04 76
Celecoxib A15
CELESTODERM V Ont/Ont Top 0.1% 00028363 SCH 84:06:00 187
CELESTODERM V Crm/Cr. Top 0.1% 00027901 SCH 84:06:00 187
CELESTODERM V/2 Crm/Cr. Top 0.05% 00027898 SCH 84:06:00 187
CELESTODERM V/2 Ont/Ont Top 0.05% 00028355 SCH 84:06:00 187
CELESTONE SOLUSPAN Sus/Susp. Ia 3mg/3mg 00028096 SCH 68:04:00 161
CELEXA Tab/Co. Orl 20mg 02239607 VLH 28:16:04 99
CELEXA Tab/Co. Orl 40mg 02239608 VLH 28:16:04 99
CELONTIN Cap/Caps Orl 300mg 00022802 PFI 28:12:20 96
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Cephalexin Monohydrate 08:12:06 8
Céphalexine (monohydrate de) 08:12:06 8
CES Tab/Co. Orl 0.625mg 00265470 ICN 68:16:00 168
CES Tab/Co. Orl 1.25mg 00265489 ICN 68:16:00 168
CES Tab/Co. Orl 0.3mg 02230891 ICN 68:16:00 168
CES Tab/Co. Orl 0.9mg 02230892 ICN 68:16:00 168
CESAMET Cap/Caps Orl 1mg 00548375 ICN 56:22:00 152
CETAMIDE Ont/Ont Oph 10% 00252522 ALC 52:04:08 138
Cétirizine (chlorhydrate de) 04:00:00 1
Cetirizine Hydrochloride 04:00:00 1
CHELATED IRON Tab/Co. Orl 37.5mg 00633666 RHG 20:04:04 43
CHILDREN'S TYLENOL CHEW Tab/Co. Orl 80mg 01967800 MCL 28:08:92 91
Chloral (hydrate de) 28:24:92 124
Chloral Hydrate 28:24:92 124
Chlorambucil 10:00:00 28
Chloramphenicol 52:04:04 135
Chloramphénicol 52:04:04 135
Chloramphénicol/hydrocortisone (acétate d') 52:04:04 135
Chloramphenicol/Hydrocortisone Acetate 52:04:04 135
Chlordiazépoxide (chlorhydrate de) 28:24:08 120
Chlordiazépoxide (chlorhydrate de)/clidinium (bromure de) 12:08:08 34
Chlordiazepoxide Hydrochloride 28:24:08 120
Chlordiazepoxide Hydrochloride/Clidinium Bromide 12:08:08 34
Chloroquine (phosphate de) 08:20:00 22
Chloroquine Diphosphate 08:20:00 22
Chlorphéniramine (maléate de) 04:00:00 1
Chlorpheniramine Maleate 04:00:00 1
CHLORPROMANYL-20 (DISC/NON DISP Sept 18/03) Dps/Gttes Orl 20mg 00580988 TCH 28:16:08 108
Chlorpromazine (chlorhydrate de) 28:16:08 108
Chlorpromazine Hydrochloride 28:16:08 108
Chlorpropamide 68:20:20 172
Chlorthalidone 40:28:00 129
Chlorthalidone 40:28:00 129
Chlorthalidone/Atenolol 24:04:00 52
Chlorthalidone/aténolol 24:04:00 52
CHLOR-TRIPOLON Tab/Co. Orl 4mg 00738972 SCI 04:00:00 1
CHLOR-TRIPOLON Syr/Sir. Orl 0.5mg 00028134 SCI 04:00:00 1
CHOLEDYL Elx/Elixir Orl 20mg 00476366 PFI 86:16:00 198
CHOLEDYL SA (DISC/NON DISP July 22/04) Srt/Co.L.C. Orl 400mg 00503436 PFI 86:16:00 198
CHOLEDYL SA (DISC/NON DISP May 10/04) Srt/Co.L.C. Orl 600mg 00536709 PFI 86:16:00 199
Cholestyramine (résine de) 24:06:00 63
Cholestyramine Resin 24:06:00 63
CHRONOVERA Srt/Co.L.C. Orl 180mg 02231676 PCA 24:04:00 62
CHRONOVERA Srt/Co.L.C. Orl 240mg 02231677 PCA 24:04:00 62
CICATRIN Pwr/Pd. Top 3300unit/250unit/10mg/2mg/1mg 00666173 GSK 84:04:04 181
Ciclopirox Olamine 84:04:08 182
Ciclopirox olamine 84:04:08 182
Cilazapril 24:08:00 67
CILOXAN Liq/Liq Oph/Otic 0.3% 01945270 ALC 52:04:04 135
Cimetidine 56:40:00 154
Cimétidine 56:40:00 154
Cimétidine (chlorhydrate de) 56:40:00 155
Cimetidine Hydrochloride 56:40:00 155
CIPRO Tab/Co. Orl 250mg 02155958 BAY 08:22:00 23
CIPRO Tab/Co. Orl 500mg 02155966 BAY 08:22:00 23
CIPRO Tab/Co. Orl 750mg 02155974 BAY 08:22:00 23
CIPRO Tab/Co. Orl 250mg 02155958 BAY 08:22:00 23
CIPRO Tab/Co. Orl 500mg 02155966 BAY 08:22:00 23
CIPRO Tab/Co. Orl 750mg 02155974 BAY 08:22:00 23
CIPRO I.V. Liq/Liq Iv 2mg 02237334 BAY 08:22:00 23
CIPRO ORAL SUSPENSION Liq/Liq Orl 100mg 02237514 BAY 08:22:00 23
Cipro Oral Suspension 500mg/5mL 2237514 BAY A16
Cipro Tab 250mg 2155958 BAY A16
Cipro Tab 500mg 2155966 BAY A16
Cipro Tab 750mg 2155974 BAY A16
CIPROFLOXACIN Liq/Liq Iv 10mg 02204398 PDL 08:22:00 24
Ciprofloxacin 08:22:00 23
Ciprofloxacin A16
Ciprofloxacin Hydrochloride 08:22:00 23
Ciprofloxacin Hydrochloride 52:04:04 135
Ciprofloxacin Lactate 08:22:00 23
Ciprofloxacin Lactate 08:22:00 23
Ciprofloxacine 08:22:00 23
Ciprofloxacine (chlorhydrate de) 08:22:00 23
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Ciprofloxacine (chlorhydrate de) 52:04:04 135
Citalopram (bromhydrate de) 28:16:04 99
Citalopram Hydrobromide 28:16:04 99
CLAFORAN Pws/Pds. Im 500mg 01989766 AVE 08:12:06 7
CLAFORAN Pws/Pds. Im 1gm 01989812 AVE 08:12:06 7
CLAFORAN Pws/Pds. Im 2gm 01989804 AVE 08:12:06 7
Clarithromycin 08:12:12 10
CLARITIN Tab/Co. Orl 10mg 00782696 SCI 04:00:00 1
CLAVULIN Liq/Liq Orl 200/28.5mg/5mL 02238831 GSK 08:12:16 13
CLAVULIN Liq/Liq Orl 400/57/5mL 02238830 GSK 08:12:16 13
CLAVULIN Tab/Co. Orl 875mg/125mg 02238829 GSK 08:12:16 13
CLAVULIN-125F Pws/Pds. Orl 25mg/6.25mg 01916882 GSK 08:12:16 13
CLAVULIN-250 Tab/Co. Orl 250mg/125mg 01916866 GSK 08:12:16 13
CLAVULIN-250F Pws/Pds. Orl 50mg/12.5mg 01916874 GSK 08:12:16 13
CLAVULIN-500F Tab/Co. Orl 500mg/125mg 01916858 GSK 08:12:16 13
CLIMARA Srd/Srd Trd 3.9mg 02231509 BEX 68:16:00 169
CLIMARA Srd/Srd Trd 7.8mg 02231510 BEX 68:16:00 169
CLINDAMYCIN (2mL, 4mL, 6mL vials) Liq/Liq. Inj 150mg/mL 02230540 SIL 08:12:28 18
CLINDAMYCIN (Bulk vials) Liq/Liq. Inj 150mg/mL 02230535 SIL 08:12:28 18
Clindamycin Hydrochloride 08:12:28 18
Clindamycin Phosphate 08:12:28 18
Clindamycin Phosphate 84:04:04 180
Clindamycine (chlorhydrate de palmitate de) 08:12:28 18
Clindamycine (chlorhydrate de) 08:12:28 18
Clindamycine (phosphate de) 08:12:28 18
Clindamycine (phosphate de) 84:04:04 180
Clindamycin-Palmitate Hydrochloride 08:12:28 18
Clobazam 28:12:08 95
Clobétasol (propionate de) 84:06:00 188
CLOBETASOL PROPIONATE Crm/Cr. Top 0.05% 02245523 TAR 84:06:00 188
CLOBETASOL PROPIONATE Ont/Ont Top 0.05% 02245524 TAR 84:06:00 188
CLOBETASOL PROPIONATE Lot/Lot Top 0.05% 02245522 TAR 84:06:00 188
Clobetasol Propionate 84:06:00 188
Clobétasone (butyrate de) 84:06:00 188
Clobetasone Butyrate 84:06:00 188
Clodronate disodique (tétrahydrate de) 92:00:00 206
Clodronate Disodium Tetrahydrate 92:00:00 206
Clomipramine (chlorhydrate de) 28:16:04 100
Clomipramine Hydrochloride 28:16:04 100
CLONAPAM Tab/Co. Orl 0.5mg 02230366 ICN 28:12:08 95
CLONAPAM Tab/Co. Orl 2mg 02230369 ICN 28:12:08 95
CLONAPAM Tab/Co. Orl 1mg 02230368 ICN 28:12:08 95
Clonazepam 28:12:08 95
Clonazépam 28:12:08 95
Clonidine (chlorhydrate de) 24:08:00 68
Clonidine Hydrochloride 24:08:00 68
Clopidogel A16
Clorazépate dipotassique 28:24:08 120
Clorazepate Dipotassium 28:24:08 120
CLOTRIMADERM Crm/Cr. Top 1% 00812382 TAR 84:04:08 182
Clotrimazole 84:04:08 182
Clotrimazole/betamethasone dipropinate 84:04:08 182
Clotrimazole/Betamethasone Dipropionate 84:04:08 182
Clotrimazole/Clotrimazole 84:04:08 182
Clotrimazole/clotrimazole 84:04:08 182
CLOXACILLIN SODIUM Pws/Pds. Im 500mg 01912429 NOP 08:12:16 15
CLOXACILLIN SODIUM Pws/Pds. Im 1gm 01975447 NOP 08:12:16 14
CLOXACILLIN SODIUM Pws/Pds. Im 2gm 01912410 NOP 08:12:16 15
Cloxacillin Sodium 08:12:16 14
CLOXACILLIN SODIUM STERILE Liq/Liq Im 250mg 01912194 NOP 08:12:16 14
Cloxacilline sodique 08:12:16 14
Clozapine 28:16:08 109
Clozapine A17
CLOZARIL Tab/Co. Orl 25mg 00894737 NVR 28:16:08 109
CLOZARIL Tab/Co. Orl 100mg 00894745 NVR 28:16:08 109
Clozaril Tab 100mg 894745 NVR A17
Clozaril Tab 25mg 894737 NVR A17
CO FLUOXETINE Cap/Caps Orl 20mg 02242178 RCH 28:16:04 102
Coal Tar 84:32:00 196
CODEINE Tab/Co. Orl 15mg 00779458 ROG 28:08:08 84
CODEINE (DISC/NON DISP Mar 26/05) Tab/Co. Orl 30mg 00093130 DCL 28:08:08 84
CODEINE (DISC/NON DISP Mar 26/05) Tab/Co. Orl 15mg 00093122 DCL 28:08:08 84
CODEINE (DISC/NON DISP Mar 26/05) Syr/Sir. Orl 5mg 00093114 DCL 28:08:08 84
Codéine (phosphate de) 28:08:08 84

I - 14



PRODUCT NAME DOSAGE FORM, ROUTE & STRENGTH DIN MFG CLASS PAGES
NOM DU PRODUIT FORME DE POSOLOGIQUE, VOIE ET CONCENTRATION FAB CATEGORIE

CODEINE PHOSPHATE Syr/Sir. Orl 4.76666mg 00050024 ATL 28:08:08 84
Codeine Phosphate 28:08:08 84
COGENTIN Liq/Liq Im 1mg 00016128 FRS 12:08:04 33
COGENTIN (DISC/NON DISP Jan 29/05) Tab/Co. Orl 2mg 00016357 FRS 12:08:04 33
COLCHICINE Tab/Co. Orl 0.6mg 00094382 DCL 92:00:00 206
COLCHICINE Tab/Co. Orl 0.6mg 00572349 ODN 92:00:00 206
COLCHICINE Tab/Co. Orl 1mg 00621374 ODN 92:00:00 206
COLCHICINE Tab/Co. Orl 1mg 00206032 TCH 92:00:00 206
COLCHICINE Tab/Co. Orl 0.6mg 00287873 TCH 92:00:00 206
Colchicine 92:00:00 206
COLESTID Pws/Pds. Orl 1000mg 00642975 PCA 24:06:00 64
COLESTID (ORANGE) Pws/Pds. Orl 7.5gm 02132699 PCA 24:06:00 64
Colestipol (chlorhydrate de) 24:06:00 64
Colestipol Hydrochloride 24:06:00 64
COLPRONE (DISC/NON DISP Aug 30/03) Tab/Co. Orl 5mg 02041693 WAY 68:32:00 174
COMBANTRIN Sus/Susp. Orl 50mg 01944355 CHC 08:08:00 3
COMBANTRIN Tab/Co. Orl 125mg 01944363 CHC 08:08:00 3
Conjugated Estrogens 68:16:00 168
COPAXONE Liq/Liq. Sc 20mg 02233014 TMP 92:00:00 207
COPAXONE Liq/Liq Sc 20mg 02245619 TMP 92:00:00 207
CORADUR SR Srt/Co.L.C. Orl 20mg 00786683 GLA 24:12:00 73
CORDARONE Tab/Co. Orl 200mg 02036282 WAY 24:04:00 49
COREG Tab/Co. Orl 3.125mg 02229650 GSK 24:04:00 52
COREG Tab/Co. Orl 6.25mg 02229651 GSK 24:04:00 52
COREG Tab/Co. Orl 12.5mg 02229652 GSK 24:04:00 52
COREG Tab/Co. Orl 25mg 02229653 GSK 24:04:00 52
Coreg Tab 12.5mg 2229652 GSK A15
Coreg Tab 25mg 2229653 GSK A15
Coreg Tab 3.125mg 2229650 GSK A15
Coreg Tab 6.25mg 2229651 GSK A15
CORGARD Tab/Co. Orl 160mg 00523372 BRI 24:04:00 58
CORGARD Tab/Co. Orl 40mg 00607126 BRI 24:04:00 58
CORGARD Tab/Co. Orl 80mg 00463256 BRI 24:04:00 58
CORIUM (DISC/NON DISP Feb 21/04) Cap/Caps Orl 5mg/2.5mg 00391077 ICN 12:08:08 34
CORTAMED Ont/Ont Oph 2.5% 01980661 SIL 52:08:00 140
CORTATE Ont/Ont Top 1% 00502197 SCH 84:06:00 191
CORTATE Crm/Cr. Top 1% 00502200 SCH 84:06:00 190
CORTATE Lot/Lot Top 0.5% 00513253 SCO 84:06:00 191
CORTATE Crm/Cr. Top 0.5% 00513288 SCI 84:06:00 190
CORTATE Ont/Ont Top 0.5% 00513261 SCI 84:06:00 191
CORTEF Tab/Co. Orl 10mg 00030910 PCA 68:04:00 162
CORTEF Tab/Co. Orl 20mg 00030929 PCA 68:04:00 163
CORTENEMA Enm/Lav. Rt 1.66666mg 02112736 AXC 68:04:00 162
CORTIFOAM Aer/Aér Rt 10% 00579335 GCH 84:06:00 190
CORTIMYXIN Liq/Liq Ot 10000unit/10mg/3.5mg 02230386 SIL 52:04:04 136
CORTISONE Tab/Co. Orl 25mg 00280437 ICN 68:04:00 162
Cortisone (acétate de) 68:04:00 162
Cortisone Acetate 68:04:00 162
CORTISPORIN Ont/Ont Top 5000unit/400unit/10mg/5mg 00666246 GSK 84:04:04 181
CORTISPORIN Liq/Liq Ot 10000unit/10mg/3.5mg 01912828 GSK 52:04:04 136
CORTISPORIN Sus/Susp. Oph 10000unit/10mg/3.5mg 02025736 GSK 52:04:04 137
CORTISPORIN (DISC/NON DISP Aug 28/04) Ont/Ont Oph 10000unit/400unit/10mg/5mg 00701904 GSK 52:04:04 136
CORTONE (DISC/NON DISP Jan 7/04) Tab/Co. Orl 25mg 00016446 FRS 68:04:00 162
CORTONE (DISC/NON DISP July 29/04) Tab/Co. Orl 5mg 00016438 FRS 68:04:00 162
COSOPT Liq/Liq Oph 20mg 02240113 FRS 52:10:00 142
COTAZYM Cap/Caps Orl 8000unit/30000unit/30000unit 00263818 ORG 56:16:00 150
COTAZYM 65B Cap/Caps Orl 8000unit/65mg/2mg/30000unit/30000unit 00456233 ORG 56:16:00 151
COTAZYM ECS 20 Ecc/Ecc Orl 20000unit/55000unit/55000unit 00821373 ORG 56:16:00 151
COTAZYM ECS 8 Ecc/Ecc Orl 8000unit/30000unit/30000unit 00502790 ORG 56:16:00 150
CO-TEMAZEPAM Cap/Caps Orl 15mg 02244814 COB 28:24:08 123
CO-TEMAZEPAM Cap/Caps Orl 30mg 02244815 COB 28:24:08 123
COUMADIN Tab/Co. Orl 3mg 02240205 BRI 20:12:04 47
COUMADIN Tab/Co. Orl 4mg 02007959 BRI 20:12:04 47
COUMADIN Tab/Co. Orl 5mg 01918354 BRI 20:12:04 48
COUMADIN Tab/Co. Orl 2.5mg 01918346 BRI 20:12:04 47
COUMADIN Tab/Co. Orl 1mg 01918311 BRI 20:12:04 47
COUMADIN Tab/Co. Orl 2mg 01918338 BRI 20:12:04 47
COUMADIN Tab/Co. Orl 6mg 02240206 BRI 20:12:04 48
Cozaar Tab 100mg 2182882 MSD A27
Cozaar Tab 25mg 2182815 MSD A27
Cozaar Tab 50mg 2182874 MSD A27
CREON 10 Ecc/Ecc Orl 10000unit/33200unit/37500unit 02200104 SPH 56:16:00 150
CREON 20 Ecc/Ecc Orl 20000unit/33200unit/37500unit 02239008 SPH 56:16:00 151
CREON 25 Ecc/Ecc Orl 25000unit/74000unit/62500unit 01985205 SPH 56:16:00 151
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CREON 5 Ecc/Ecc Orl 5000unit/33200unit/37500unit 02239007 SPH 56:16:00 150
CRIXIVAN Cap/Caps Orl 200mg 02229161 FRS 08:18:00 21
CRIXIVAN Cap/Caps Orl 400mg 02229196 FRS 08:18:00 21
Cromoglycate sodique 92:00:00 209
CROMOLYN OPHTHALMIC SOLUTION Liq/Liq Oph 2% 02009277 PMS 92:00:00 210
Crotamiton 84:04:12 184
CUPRIMINE Cap/Caps Orl 125mg 00497894 FRS 64:00:00 160
CUPRIMINE Cap/Caps Orl 250mg 00016055 FRS 64:00:00 160
CYANOCOBALAMIN Liq/Liq Im 1000mcg 01987003 CYI 88:08:00 201
CYANOCOBALAMIN Liq/Liq Im 1000mcg 02052717 TAR 88:08:00 201
Cyanocobalamin 88:08:00 201
Cyanocobalamine 88:08:00 201
Cyclobenzaprine (chlorhydrate de) 12:20:00 41
Cyclobenzaprine Hydrochloride 12:20:00 41
CYCLOCORT Ont/Ont Top 0.1% 02192268 STI 84:06:00 186
CYCLOCORT Crm/Cr. Top 0.1% 02192284 STI 84:06:00 186
CYCLOCORT Lot/Lot Top 0.1% 02192276 STI 84:06:00 186
CYCLOGYL Liq/Liq Oph 1% 00252506 ALC 52:24:00 144
CYCLOMEN Cap/Caps Orl 100mg 02018152 SNS 68:08:00 165
CYCLOMEN Cap/Caps Orl 200mg 02018160 SNS 68:08:00 165
Cyclopentolate (chlorhydrate de) 52:24:00 144
Cyclopentolate Hydrochloride 52:24:00 144
Cyclophosphamide 10:00:00 28
Cyclosporine 92:00:00 206
CYKLOKAPRON Tab/Co. Orl 500mg 02064405 PCA 20:12:16 48
Cyproheptadine (chlorhydrate de) 04:00:00 1
Cyproheptadine Hydrochloride 04:00:00 1
Cyprotérone (acétate de) 10:10:00 32
Cyproterone Acetate 10:10:00 32
Cyproterone Acetate A18
CYTOMEL Tab/Co. Orl 5mcg 01919458 THR 68:36:04 176
CYTOMEL Tab/Co. Orl 25mcg 01919466 THR 68:36:04 176
CYTOTEC Tab/Co. Orl 100mcg 00813966 PCA 56:40:00 155
CYTOTEC Tab/Co. Orl 200mcg 00632600 PCA 56:40:00 156
CYTOVENE Pws/Pds. Iv 500mg 02162695 HLR 08:18:00 21
Cytovene Cap 250mg 2186802 SAN A22
CYTOXAN Tab/Co. Orl 25mg 00344877 BRI 10:00:00 28
CYTOXAN Tab/Co. Orl 50mg 00344885 BRI 10:00:00 28
DALACIN C Cap/Caps Orl 150mg 00030570 PCA 08:12:28 18
DALACIN C Pws/Pds. Orl 15mg 00225851 PCA 08:12:28 18
DALACIN C PHOSPHATE Liq/Liq. Inj 150mg/mL 00260436 PCA 08:12:28 18
DALACIN T Liq/Liq Top 1% 00582301 PCA 84:04:04 180
DALMANE Cap/Caps Orl 30mg 00012718 ICN 28:24:08 121
DALMANE Cap/Caps Orl 15mg 00012696 ICN 28:24:08 121
Dalteparin Sodium 20:12:04 45
Daltéparine sodique 20:12:04 45
Danazol 68:08:00 165
DANTRIUM Cap/Caps Orl 25mg 01997602 PGA 12:20:00 41
DANTRIUM Cap/Caps Orl 100mg 01997653 PGA 12:20:00 42
Dantrolène sodique 12:20:00 41
Dantrolene Sodium 12:20:00 41
DARAPRIM Tab/Co. Orl 25mg 00004774 GSK 08:20:00 22
DARVON N Cap/Caps Orl 100mg 00261432 LIL 28:08:08 91
DDAVP Aem/Aém Nas 10mcg 00836362 FEI 68:28:00 174
DDAVP Liq/Liq Im 4mcg 00873993 FEI 68:28:00 174
DDAVP Liq/Liq Nas 0.1mg 00402516 FEI 68:28:00 174
DECADRON (DISC/NON DISP July 29/04) Tab/Co. Orl 0.5mg 00016462 FRS 68:04:00 162
DECADRON (DISC/NON DISP Mar 10/05) Tab/Co. Orl 4mg 00354309 FRS 68:04:00 162
DECA-DURABOLIN Liq/Liq Im 100mg 00270687 ORG 68:08:00 165
Décanoate (nandrolone de) 68:08:00 165
Déféroxamine (mésylate de) 64:00:00 160
Deferoxamine Mesylate 64:00:00 160
DELATESTRYL Liq/Liq Im 200mg 00029246 THR 68:08:00 165
DELESTROGEN Liq/Liq Im 10mg 00029238 THR 68:16:00 170
DELSYM Sus/Susp. Orl 6mg 02018403 NNC 48:08:00 133
DEMEROL Tab/Co. Orl 50mg 02242002 ABB 28:08:08 86
DEMEROL Liq/Liq Im 50mg 02242003 ABB 28:08:08 86
DEMEROL Liq/Liq Im 75mg 02242004 ABB 28:08:08 86
DEMEROL Tab/Co. Orl 50mg 02138018 SNS 28:08:08 86
DEMULEN 30 (21) Tab/Co. Orl 30mcg/2mg 00469327 SEA 68:12:00 166
DEMULEN 30 (28) Tab/Co. Orl 30mcg/2mg 00471526 SEA 68:12:00 166
DEPAKENE Ecc/Ecc Orl 500mg 00507989 ABB 28:12:92 98
DEPAKENE Syr/Sir. Orl 50mg 00443832 ABB 28:12:92 98
DEPAKENE Cap/Caps Orl 250mg 00443840 ABB 28:12:92 98
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DEPEN Tab/Co. Orl 250mg 00511641 HOR 64:00:00 160
DEPO-MEDROL Sus/Susp. Ia 20mg 01934325 PCA 68:04:00 163
DEPO-MEDROL Sus/Susp. Ia 80mg 00030767 PCA 68:04:00 163
DEPO-MEDROL Sus/Susp. Ia 80mg 01934341 PCA 68:04:00 163
DEPO-MEDROL Sus/Susp. Ibu 40mg 01934333 PCA 68:04:00 163
DEPO-MEDROL Sus/Susp. Ibu 40mg 00030759 PCA 68:04:00 163
DEPO-MEDROL W LIDOCAINE Sus/Susp. Ia 40mg/10mg 00260428 PCA 68:04:00 163
DEPO-PROVERA Sus/Susp. Im 150mg 00585092 PCA 68:32:00 175
DEPO-TESTOSTERONE Liq/Liq Im 100mg 00030783 PCA 68:08:00 165
DEPROIC (DISC/NON DISP Sept 18/03) Cap/Caps Orl 250mg 02217414 TCH 28:12:92 98
DEPROIC (DISC/NON DISP Sept 18/03) Ecc/Ecc Orl 500mg 02231489 TCH 28:12:92 98
DERMOVATE Ont/Ont Top 0.05% 02213273 OPM 84:06:00 188
DERMOVATE Lot/Lot Top 0.05% 02213281 OPM 84:06:00 188
DERMOVATE Crm/Cr. Top 0.05% 02213265 OPM 84:06:00 188
DESFERAL Pws/Pds. Im 500mg 01981242 NVR 64:00:00 160
DESFERRIOXAMINE Pws/Pds. Im 500mg 02241600 FAU 64:00:00 160
Désipramine (chlorhydrate de) 28:16:04 100
Desipramine Hydrochloride 28:16:04 100
Desmopressin Acetate 68:28:00 174
Desmopressine (acétate de) 68:28:00 174
Desogestrel/Ethinyl Estradiol 68:12:00 166
Desogestrel/éthinylestradiol 68:12:00 166
Desonide 84:06:00 188
Désonide 84:06:00 188
Desoximetasone 84:06:00 189
Désoximétasone 84:06:00 189
DESQUAM X-10 Gel/Gel Top 10% 01908871 WSQ 84:28:00 195
DESYREL Tab/Co. Orl 50mg 00579351 BRI 28:16:04 107
DESYREL Tab/Co. Orl 100mg 00579378 BRI 28:16:04 107
DESYREL Tab/Co. Orl 150mg 00702277 BRI 28:16:04 107
Detrol Tab 1mg 2239064 UPJ A37
Detrol Tab 2mg 2239065 UPJ A37
DEXAMETHASONE Dps/Gttes Oph 0.1% 02212978 RIP 52:08:00 140
Dexamethasone 52:08:00 139
Dexamethasone 68:04:00 162
Dexaméthasone 52:08:00 139
Dexaméthasone 68:04:00 162
Dexaméthasone (phosphate disodique) 52:08:00 140
Dexaméthasone (phosphate disodique) 68:04:00 162
Dexamethasone Phosphate Disodium 52:08:00 140
Dexamethasone Phosphate Disodium 68:04:00 162
DEXAMETHASONE SODIUM PHOSPHATE Liq/Liq Im 4mg 01977547 CYI 68:04:00 162
DEXAMETHASONE SODIUM PHOSPHATE Liq/Liq Im 4mg 00664227 SIL 68:04:00 162
DEXASONE Tab/Co. Orl 0.5mg 00295094 ICN 68:04:00 162
DEXASONE Tab/Co. Orl 4mg 00489158 ICN 68:04:00 162
DEXEDRINE Tab/Co. Orl 5mg 01924516 GSK 28:20:00 118
DEXEDRINE Src/Capsl.C. Orl 10mg 01924559 GSK 28:20:00 118
DEXEDRINE Src/Capsl.C. Orl 15mg 01924567 GSK 28:20:00 118
DEXIRON Liq/Liq Im 50mg 02205963 GPM 20:04:04 45
Dextran de fer 20:04:04 45
Dextroamphétamine (sulfate de) 28:20:00 118
Dextroamphetamine sulfate 28:20:00 118
Dextromethorphan Hydrobromide 48:08:00 133
Dextrométhorphane (bromhydrate de) 48:08:00 133
DIABETA Tab/Co. Orl 2.5mg 02224550 AVE 68:20:20 172
DIABETA Tab/Co. Orl 5mg 02224569 AVE 68:20:20 172
DIAMOX Src/Capsl.C. Orl 500mg 02238073 WAY 52:10:00 142
DIAMOX (Disc/Non Disp Dec 12 /04) Tab/Co. Orl 250mg 02238072 WAY 52:10:00 142
DIARR-EZE Liq/Liq Orl 0.2mg 02192667 PMS 56:08:00 150
DIARR-EZE Tab/Co. Orl 2mg 02229552 PMS 56:08:00 150
DIAZEPAM Liq/Liq Im 5mg/mL 00399728 SIL 28:24:08 120
Diazepam 28:24:08 120
Diazépam 28:24:08 120
DICLECTIN Srt/Co.L.C. Orl 10mg/10mg 00609129 DUI 56:22:00 152
Diclofénac sodique 28:08:04 77
Diclofénac sodique 52:36:00 146
Diclofénac sodique/misoprostol 28:08:04 78
Diclofenac Sodium 28:08:04 77
Diclofenac Sodium 52:36:00 146
Diclofenac Sodium/Misoprostol 28:08:04 78
DICLOTEC Sup/Supp. Rt 50mg 02237786 TCH 28:08:04 77
DICLOTEC Sup/Supp. Rt 100mg 02237787 TCH 28:08:04 77
Dicyclomine (chlorhydrate de) 12:08:08 34
Dicyclomine Hydrochloride 12:08:08 34
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Didanosine 08:18:00 20
DIDROCAL KIT Tab/Co. Orl 400mg/500mg 02176017 PGA 92:00:00 207
DIDRONEL Tab/Co. Orl 200mg 01997629 PGA 92:00:00 207
Dienestrol 68:16:00 169
Diénoestrol 68:16:00 169
Diethylstilbestrol 68:16:00 169
Diethylstilbestrol Diphosphate Sodium 68:16:00 169
Diéthylstilboestrol 68:16:00 169
Diéthylstilboestrol (diphosphate sodique de) 68:16:00 169
DIFLUCAN Tab/Co. Orl 100mg 00891819 PFI 08:12:04 5
DIFLUCAN Cap/Caps Orl 150mg 02141442 PFI 08:12:04 4
DIFLUCAN Tab/Co. Orl 50mg 00891800 PFI 08:12:04 4
DIFLUCAN Liq/Liq Iv 2mg 00891835 PFI 08:12:04 4
Diflucortolone Valerate 84:06:00 189
Diflunisal 28:08:04 78
Difulcortolone (valérate de) 84:06:00 189
Digoxin 24:04:00 52
Digoxine 24:04:00 52
DIHYDROERGOTAMINE Liq/Liq Im 1mg 00027243 NVR 12:16:00 39
DIHYDROERGOTAMINE Liq/Liq Im 1mg 02241163 SIL 12:16:00 39
Dihydroergotamine (mésylate de) 12:16:00 39
Dihydroergotamine Mesylate 12:16:00 39
Dihydrotachysterol 88:16:00 202
Dihydrotachystérol 88:16:00 202
DILANTIN Cap/Caps Orl 100mg 00022780 PFI 28:12:12 96
DILANTIN Cap/Caps Orl 30mg 00022772 PFI 28:12:12 96
DILANTIN 125 Sus/Susp. Orl 25mg 00023450 PFI 28:12:12 96
DILANTIN 30 Sus/Susp. Orl 6mg 00023442 PFI 28:12:12 95
DILANTIN INFATABS Tab/Co. Orl 50mg 00023698 PFI 28:12:12 96
DILAUDID Liq/Liq Im 2mg 00627100 ABB 28:08:08 85
DILAUDID Pwr/Pd. Ref 250mg 02085895 ABB 28:08:08 85
DILAUDID Tab/Co. Orl 4mg 00125121 ABB 28:08:08 86
DILAUDID Tab/Co. Orl 8mg 00786543 ABB 28:08:08 86
DILAUDID Tab/Co. Orl 1mg 00705438 ABB 28:08:08 86
DILAUDID Tab/Co. Orl 2mg 00125083 ABB 28:08:08 86
DILAUDID Sup/Supp. Rt 3mg 00125105 ABB 28:08:08 86
DILAUDID Syr/Sir. Orl 1mg 00786535 ABB 28:08:08 86
DILAUDID HP Liq/Liq Im 10mg 00622133 ABB 28:08:08 85
DILAUDID HP PLUS Liq/Liq Im 20mg 02146118 ABB 28:08:08 85
DILAUDID XP Liq/Liq Im 50mg 02145863 ABB 28:08:08 85
Diltiazem (chlorhydrate de) 24:04:00 53
Diltiazem Hydrochloride 24:04:00 53
DIMENHYDRINATE Liq/Liq Im 50mg 00705519 AZE 56:22:00 152
Dimenhydrinate 56:22:00 152
DIMENHYDRINATE IM Liq/Liq Im 50mg 00392537 SIL 56:22:00 152
DIMETHYL SULFOXIDE IRR. Liq/Liq Itv 500mg 02243231 SIL 40:36:00 132
Dimethylsulfoxide 40:36:00 132
Diméthylsulfoxyde 40:36:00 132
DIOCARPINE Dps/Gttes Oph 1% 02023725 AKN 52:20:00 143
DIOCARPINE Dps/Gttes Oph 2% 02023741 AKN 52:20:00 143
DIOCARPINE Dps/Gttes Oph 4% 02023733 AKN 52:20:00 143
DIODOQUIN Tab/Co. Orl 650mg 01997750 GLE 08:04:00 3
DIOGENT Dps/Gttes Oph 0.3% 02023822 AKN 52:04:04 136
DIOGENT Ont/Ont Oph 0.3% 02023776 AKN 52:04:04 136
Diovan Cap 160mg 2236809 NVR A38
Diovan Cap 80mg 2236808 NVR A38
DIOVOL Sus/Susp. Orl 45.6mg/40mg 01966529 HOR 56:04:00 149
DIOVOL EX Sus/Susp. Orl 120mg/60mg 00491217 HOR 56:04:00 149
DIPENTUM Cap/Caps Orl 250mg 02063808 PCA 56:40:00 156
Diphénhydramine (chlorhydrate de) 04:00:00 1
Diphenhydramine Hydrochloride 04:00:00 1
Diphénoxylate (chlorhydrate de)/atropine (sulfate d') 56:08:00 149
Diphenoxylate Hydrochloride/Atropine Sulfate 56:08:00 149
Dipivefrin Hydrochloride 52:24:00 144
Dipivéfrine (chlorhydrate de) 52:24:00 144
DIPROLENE GLYCOL Crm/Cr. Top 0.05% 00688622 SCH 84:06:00 187
DIPROLENE GLYCOL Ont/Ont Top 0.05% 00629367 SCH 84:06:00 188
DIPROLENE GLYCOL Lot/Lot Top 0.05% 00862975 SCH 84:06:00 188
DIPROSALIC Lot/Lot Top 20mg 00578428 SCH 84:06:00 192
DIPROSALIC Ont/Ont Top 30mg/0.5mg 00578436 SCH 84:06:00 192
DIPROSONE Crm/Cr. Top 0.05% 00323071 SCH 84:06:00 187
DIPROSONE Lot/Lot Top 0.05% 00417246 PMS 84:06:00 188
DIPROSONE Ont/Ont Top 0.05% 00344923 SCH 84:06:00 188
Dipyridamole 24:12:00 73
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Dipyridamole A18
Disopyramide 24:04:00 55
Disopyramide (phosphate de) 24:04:00 55
Disopyramide Phosphate 24:04:00 55
Disulfarim Powder (compounds) A10
DITROPAN Tab/Co. Orl 5mg 01924761 JAN 86:12:00 198
DITROPAN Syr/Sir. Orl 1mg 01924753 JAN 86:12:00 198
Ditropan XL Tab 10mg 2243961 JAN A30
Ditropan XL Tab 5mg 2243960 JAN A30
Divalproex sodique 28:12:92 97
Divalproex Sodium 28:12:92 97
DIXARIT Tab/Co. Orl 0.025mg 00519251 BOE 24:08:00 68
Dompéridone (maléate de) 56:40:00 155
Domperidone Maleate 56:40:00 155
DONNAGEL PG (DISC/NON DISP Apr 17/04) Cap/Caps Orl 300mg/71.4mg/12mg 02041642 WAY 56:08:00 149
DONNATAL (DISC/NON DISP June 12/03) Tab/Co. Orl 16.2mg/0.1037mg/0.0194mg/6.5mcg 02042916 WAY 12:08:08 36
Dorzolamide 52:10:00 142
Dorzolamide (chlorhydrate de)/timolol (maléate de) 52:10:00 142
Dorzolamide Hydrochloride/Timolol Maleate 52:10:00 142
DOVONEX Ont/Ont Top 50mcg 01976133 LEO 84:36:00 196
DOVONEX Crm/Cr. Top 50mcg 02150956 LEO 84:36:00 196
Doxazosin (mésylate de) 24:08:00 68
Doxazosin Mesylate 24:08:00 68
Doxepin Hydrochloride 28:16:04 101
Doxépine (chlorhydrate de) 28:16:04 101
Doxycycline (hyclate de) 08:12:24 16
Doxycycline Hyclate 08:12:24 16
Doxylamine succinate/pyridoxine (chlorhydrate de) 56:22:00 152
Doxylamine Succinate/Pyridoxine Hydrochloride 56:22:00 152
DRISDOL Dps/Gttes Orl 8288unit 02017598 SNS 88:16:00 202
DURAGESIC Srd/Srd Trd 50mcg 01937391 JAN 28:08:08 84
DURAGESIC Srd/Srd Trd 25mcg 01937383 JAN 28:08:08 84
DURAGESIC Srd/Srd Trd 75mcg 01937405 JAN 28:08:08 85
DURAGESIC Srd/Srd Trd 100mcg 01937413 JAN 28:08:08 85
Duragesic Patch 100mcg/hr 1937413 JAN A19
Duragesic Patch 25mcg/hr 1937383 JAN A19
Duragesic Patch 50mcg/hr 1937391 JAN A19
Duragesic Patch 75mcg/hr 1937405 JAN A19
DURALITH Srt/Co.L.C. Orl 300mg 00590665 JAN 28:28:00 126
DURICEF Cap/Caps Orl 500mg 00507245 BRI 08:12:06 6
DUVOID Tab/Co. Orl 50mg 01947923 SHI 12:04:00 33
DUVOID Tab/Co. Orl 10mg 01947958 SHI 12:04:00 33
DUVOID Tab/Co. Orl 25mg 01947931 SHI 12:04:00 33
Dyhydroergotamine (mésylate de) 12:16:00 39
Dyhydroergotamine Mesylate 12:16:00 39
DYRENIUM 100 (DISC/NON DISP Apr 19/04) Tab/Co. Orl 100mg 01919571 GSK 40:28:10 132
DYRENIUM 50 (DISC/NON DISP Apr 19/04) Tab/Co. Orl 50mg 01919563 GSK 40:28:10 132
E 100 NATURAL Cap/Caps Orl 100unit 00480924 VTH 88:20:00 203
Echothiophate (iodure d') 52:20:00 143
Echothiophate Iodide 52:20:00 143
Econazole (nitrate d') 84:04:08 182
Econazole Nitrate 84:04:08 182
ECOSTATIN Crm/Cr. Top 1% 02011948 WSQ 84:04:08 182
ECOSTATIN Sup/Supp. Vag 150mg 02010267 WSQ 84:04:08 182
EDECRIN Tab/Co. Orl 50mg 00016497 FRS 40:28:00 129
EES-200 Pws/Pds. Orl 40mg 00000299 ABB 08:12:12 11
EES-400 Pws/Pds. Orl 80mg 00453617 ABB 08:12:12 11
EES-600 Tab/Co. Orl 600mg 00583782 ABB 08:12:12 11
EFFEXOR XR Cap/Caps Orl 37.5mg 02237279 WAY 28:16:04 108
EFFEXOR XR Cap/Caps Orl 75mg 02237280 WAY 28:16:04 108
EFFEXOR XR Cap/Caps Orl 150mg 02237282 WAY 28:16:04 108
EFUDEX Crm/Cr. Top 5% 00330582 ICN 84:36:00 196
ELAVIL Tab/Co. Orl 25mg 00016330 FRS 28:16:04 99
ELAVIL Tab/Co. Orl 10mg 00016322 FRS 28:16:04 98
ELAVIL (DISC/NON DISP Dec 1/04) Tab/Co. Orl 50mg 00016349 TRI 28:16:04 99
ELDEPRYL Tab/Co. Orl 5mg 02123312 DRH 92:00:00 209
ELTROXIN Tab/Co. Orl 0.1mg 02213206 GSK 68:36:04 176
ELTROXIN Tab/Co. Orl 0.05mg 02213192 GSK 68:36:04 176
ELTROXIN Tab/Co. Orl 0.2mg 02213222 GSK 68:36:04 176
ELTROXIN Tab/Co. Orl 0.15mg 02213214 GSK 68:36:04 176
ELTROXIN Tab/Co. Orl 0.3mg 02213230 GSK 68:36:04 176
EMCYT Cap/Caps Orl 140mg 02063794 PCA 10:00:00 29
EMO-CORT Crm/Cr. Top 1% 00192597 TCD 84:06:00 190
EMO-CORT Crm/Cr. Top 2.5% 00595799 TCD 84:06:00 191
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EMO-CORT Lot/Lot Top 2.5% 00595802 TCD 84:06:00 191
EMO-CORT Lot/Lot Top 1% 00192600 TCD 84:06:00 191
EMO-CORT SCALP Lot/Lot Top 2.5% 00641154 TCD 84:06:00 191
EMPRACET-30 (DISC/NON DISP Apr 29/04) Tab/Co. Orl 300mg/30mg 00666130 GSK 28:08:92 92
EMPRACET-60 (DISC/NON DISP Dec 20/03) Tab/Co. Orl 300mg/60mg 00666149 GSK 28:08:92 92
Enalapril (maléate de) 24:04:00 55
Enalapril (maléate de)/hydrochlorothiazide 24:04:00 56
Enalapril Maleate 24:04:00 55
Enalapril Maleate/Hydrochlorothiazide 24:04:00 56
Énanthate (testostérone de) 68:08:00 165
Enbrel 25mg Injection 2242903 WAY A19
ENDOCET Tab/Co. Orl 5mg/325mg 01916548 BMN 28:08:92 93
ENDODAN Tab/Co. Orl 5mg/325mg 01916483 BMN 28:08:92 93
Enoxaparin Sodium 20:12:04 46
Énoxaparine Sodique 20:12:04 46
ENTACYL (DISC/NON DISP Sept 17/03) Pwr/Pd. Orl 2000mg 02100215 SHI 08:08:00 3
ENTERIC COATED ASA Ect/Co.Ent. Orl 325mg 02010526 VTH 28:08:04 76
ENTROPHEN Ect/Co.Ent. Orl 325mg 00010332 PGO 28:08:04 76
ENTROPHEN-10 Ect/Co.Ent. Orl 650mg 00010340 MCL 28:08:04 76
Enzyme lipolytique 56:16:00 151
Enzyme lipolytique/amylase/protéase 56:16:00 151
Enzyme lipolytique/cellulase/protéase 56:16:00 151
Enzyme lipolytique/sels biliaires/cellulase/amylase/protéase 56:16:00 151
EPI PEN 1:1000 Liq/Liq Im 1mg 00509558 AXL 12:12:00 37
EPI PEN JR Liq/Liq Im 0.5mg 00578657 AXL 12:12:00 37
Epinephrine 12:12:00 37
Epinéphrine 12:12:00 37
Epinéphrine (chlorhydrate de) 12:12:00 37
Epinephrine Hydrochloride 12:12:00 37
EPIVAL Ect/Co.Ent. Orl 125mg 00596418 ABB 28:12:92 97
EPIVAL Ect/Co.Ent. Orl 500mg 00596434 ABB 28:12:92 98
EPIVAL Ect/Co.Ent. Orl 250mg 00596426 ABB 28:12:92 97
Epoetin Alfa 10:00:00 28
Epoetin Alfa A18
Époétine alfa 10:00:00 28
EPREX Liq/Liq Sc 20000units 02206072 JAN 10:00:00 29
EPREX Liq/Liq. Sc 8000IU 02243403 JAN 10:00:00 29
EPREX Liq/Liq Sc 2000units 02231584 JAN 10:00:00 28
EPREX Liq/Liq Sc 4000units 02231586 JAN 10:00:00 29
EPREX Liq/Liq Sc 10000units 02231587 JAN 10:00:00 29
EPREX Liq/Liq Sc 3000units 02231585 JAN 10:00:00 28
EPREX Liq/Liq Sc 1000units 02231583 JAN 10:00:00 28
EPREX Liq/Liq. Sc 6000IU 02243401 JAN 10:00:00 29
Eprex Liq Sc  1,000Iu/0.5ml 2231583 ORT A18
Eprex Liq Sc  2,000Iu/0.5ml 2231584 ORT A18
Eprex Liq Sc  3,000Iu/0.3ml 2231585 ORT A18
Eprex Liq Sc  4,000Iu/0.4ml 2231586 ORT A18
Eprex Liq Sc 10,000Iu/1.0ml 2231587 ORT A18
Eprex Liq Sc 20,000Iu/ml 2206072 ORT A18
Eprosartan Mesylate A18
ERGAMISOL Tab/Co. Orl 50mg 00846368 JAN 92:00:00 208
ERGODRYL Cap/Caps Orl 1mg/100mg/25mg 00156086 PFI 12:16:00 40
ERGOMAR S.L. (DISC/NON DISP July 1/03) Slt/Co.S.L. Orl 2mg 00328952 AVE 12:16:00 39
Ergotamine (tartrate d') 12:16:00 39
Ergotamine (tartrate d')/caféine 12:16:00 39
Ergotamine (tartrate d')/caféine (citrate de)/diphénhydramine (chlorhydrate de) 12:16:00 40
Ergotamine (tartrate d')/caféine/dimenhydrinate 12:16:00 40
Ergotamine (tartrate d')/caféine/pentobarbital sodique/belladonna 12:16:00 40
Ergotamine Tartarate 12:16:00 39
Ergotamine Tartarate/Caffeine 12:16:00 39
Ergotamine Tartarate/Caffeine Citrate/Diphenhydramine Hydrochloride 12:16:00 40
Ergotamine Tartarate/Caffeine/Dimenhydrinate 12:16:00 40
Ergotamine Tartarate/Caffeine/Pentobarbital Sodium/Belladonna 12:16:00 40
ERYC Src/Capsl.C. Orl 250mg 00607142 PFI 08:12:12 10
ERYC Ecc/Ecc Orl 333mg 00873454 PFI 08:12:12 10
ERYTHROMYCIN Ont/Ont Oph 0.5% 00785725 MZZ 52:04:04 135
Erythromycin Base 08:12:12 10
Erythromycin Base 52:04:04 135
Erythromycin Base/Ethanol 84:04:04 180
Erythromycin Base/Tretinoin 84:16:00 194
Erythromycin Estolate 08:12:12 10
Erythromycin Ethylsuccinate 08:12:12 11
Erythromycin Ethylsuccinate/Sulfisoxazole Acetyl 08:12:12 11
Erythromycin Stearate 08:12:12 11
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Erythromycine (estolate d') 08:12:12 10
Erythromycine (ethylsuccinate d') 08:12:12 11
Erythromycine (ethylsuccinate d')/acétylsulfisoxazole 08:12:12 11
Erythromycine (stéarate d') 08:12:12 11
Erythromycine base/ethanol 84:04:04 180
Erythromycine base/trétinoïne 84:16:00 194
Estalis 140/50 mcg 2241835 NVR A29
Estalis 250/50 mcg 2241837 NVR A29
Estalis Sequi 140/50 mcg 2243529 NVR A29
Estalis Sequi 250/50 mcg 2243530 NVR A29
ESTRACE Tab/Co. Orl 2mg 02148595 SHI 68:16:00 170
ESTRACE Tab/Co. Orl 1mg 02148587 SHI 68:16:00 169
ESTRADERM-100 Srd/Srd Trd 8mg 00756792 NVR 68:16:00 169
ESTRADERM-25 Srd/Srd Trd 2mg 00756849 NVR 68:16:00 169
ESTRADERM-50 Srd/Srd Trd 4mg 00756857 NVR 68:16:00 169
Estradiol 68:16:00 169
Estradiol - 17B A18
Estradiol - 17ß 68:16:00 169
Estradiol (valérianate d') 68:16:00 170
Estradiol Valerate 68:16:00 170
Estradot Transdermal Patches A18
Estramustine (phosphate sodique d') 10:00:00 29
Estramustine Phosphate Disodium 10:00:00 29
ESTRING Ins/Ins Vag 2mg 02168898 PCA 68:16:00 169
Estrogænes (conjugués) 68:16:00 168
ESTROGEL Gel/Gel Trd 0.06% 02238704 SCH 68:16:00 169
Estropipate 68:16:00 170
Etanercept A19
Ethacrynic Acid 40:28:00 129
Ethacrynique acide 40:28:00 129
Ethanol/Laureth 4/Erythromycin Base 84:04:04 180
Ethanol/laureth 4/erythromycine base 84:04:04 180
Ethinyl Estradiol/Ethynodiol Diacetate 68:12:00 166
Ethinyl Estradiol/Norethindrone Acetate 68:12:00 166
Ethinyl Estradiol/Norgestrel 68:12:00 166
Ethinylestradiol/ethynodiol (diacétate d') 68:12:00 166
Ethinylestradiol/norethindrone acetate 68:12:00 166
Ethinylestradiol/norgestrel 68:12:00 166
Ethopropazine (chlorhydrate d') 12:08:04 33
Ethopropazine Hydrochloride 12:08:04 33
Ethosuximide 28:12:20 96
Etidronate disodique 92:00:00 207
Etidronate disodique/carbonate d' 92:00:00 207
Etidronate Disodium 92:00:00 207
Etidronate Disodium/Carbonate 92:00:00 207
Etoposide 10:00:00 29
EUFLEX Tab/Co. Orl 250mg 00637726 SCH 10:10:00 32
Euflex Tab 250mg 637726 SCH A21
EUMOVATE Ont/Ont Top 0.05% 02214423 GCH 84:06:00 188
EUMOVATE Crm/Cr. Top 0.05% 02214415 GCH 84:06:00 188
EURAX Crm/Cr. Top 10% 00623377 CLC 84:04:12 184
Evista Tab 60mg 2239028 LIL A33
EXDOL-30 Tab/Co. Orl 300mg/30mg/30mg 02232389 PGO 28:08:92 92
Famciclovir 08:18:00 20
Famciclovir A19
FAMVIR Tab/Co. Orl 500mg 02177102 NVR 08:18:00 20
Famvir Tab 500mg 2177102 NVR A19
FELDENE (DISC/NON DISP Aug 12/04) Sup/Supp. Rt 20mg 00632716 PFI 28:08:04 83
FELDENE (DISC/NON DISP July 25/04) Cap/Caps Orl 20mg 00525618 PFI 28:08:04 82
FELDENE (DISC/NON DISP Sept 6/04) Cap/Caps Orl 10mg 00525596 PFI 28:08:04 82
Felodipine 24:04:00 56
Félodipine 24:04:00 56
Fenofibrate 24:06:00 64
Fénofibrate 24:06:00 64
Fenoprofen Calcium 28:08:04 78
Fénoprofène calcique 28:08:04 78
Fénotérol (bromhydrate de) 12:12:00 37
Fenoterol Hydrobromide 12:12:00 37
Fentanyl Transdermal 28:08:08 84
Fentanyl Transdermal A19
Fentanyl transdermal de 28:08:08 84
FER Tab/Co. Orl 50mg 00832677 NSE 20:04:04 43
FER-IN-SOL Syr/Sir. Orl 30mg 00017884 MJO 20:04:04 44
FER-IN-SOL Liq/Liq Orl 15mg 00762954 MJO 20:04:04 44
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FERION Tab/Co. Orl 60mg 00397989 PMT 20:04:04 43
FERMALAC (DISC/NON DISP Sept 18/03) Ecc/Ecc Orl 0nil/0nil/0nil 00351547 TCH 56:08:00 149
FERODAN Syr/Sir. Orl 30mg 00758469 ODN 20:04:04 44
FERODAN Liq/Liq Orl 15mg 02237385 ODN 20:04:04 44
FERROUS FUMARATE Tab/Co. Orl 300mg 00265756 PHA 20:04:04 43
FERROUS FUMARATE Tab/Co. Orl 200mg 00415030 SDG 20:04:04 43
FERROUS FUMARATE Tab/Co. Orl 300mg 00031089 WAM 20:04:04 43
Ferrous Fumarate 20:04:04 43
FERROUS FUMERATE Tab/Co. Orl 60mg 02138751 VTH 20:04:04 43
FERROUS GLUCONATE Tab/Co. Orl 300mg 00529060 HAL 20:04:04 44
FERROUS GLUCONATE Tab/Co. Orl 300mg 00162531 PMT 20:04:04 44
FERROUS GLUCONATE Tab/Co. Orl 300mg 00582727 VTH 20:04:04 44
FERROUS GLUCONATE Tab/Co. Orl 300mg 00031097 WAM 20:04:04 44
Ferrous Gluconate 20:04:04 43
FERROUS GLUCONATE (DISC/NON DISP Mar 26/05) Tab/Co. Orl 300mg 00094714 DCL 20:04:04 44
FERROUS SULFATE Ect/Co.Ent. Orl 300mg 00332747 BTA 20:04:04 44
FERROUS SULFATE Tab/Co. Orl 300mg 00346918 PHA 20:04:04 45
FERROUS SULFATE Tab/Co. Orl 300mg 00722413 PVR 20:04:04 45
FERROUS SULFATE Ect/Co.Ent. Orl 300mg 00417629 SDG 20:04:04 44
FERROUS SULFATE Tab/Co. Orl 300mg 00179655 SDR 20:04:04 45
FERROUS SULFATE Tab/Co. Orl 300mg 00031100 WAM 20:04:04 45
Ferrous Sulfate 20:04:04 44
FEXICAM (DISC/NON DISP Jan 1/04) Sup/Supp. Rt 20mg 02238028 TCH 28:08:04 83
Filgrastim 20:16:00 48
Filgrastim A20
Finasteride A21
FIORINAL Tab/Co. Orl 50mg/330mg/40mg 00275328 NVR 28:08:92 93
FIORINAL Cap/Caps Orl 50mg/330mg/40mg 00226327 NVR 28:08:92 92
FIORINAL C 1/2 Cap/Caps Orl 50mg/330mg/40mg/30mg 00176206 NVR 28:08:92 93
FIORINAL C 1/4 Cap/Caps Orl 50mg/330mg/40mg/15mg 00176192 NVR 28:08:92 93
FLAGYL Crm/Cr. Vag 10% 01926861 ROP 84:04:16 185
FLAGYSTATIN Sup/Supp. Vag 100000unit/500mg 01926829 AVE 84:04:16 186
FLAGYSTATIN  (DISC/NON DISP July 1/04) Tab/Co. Vag 100000unit/500mg 01926837 AVE 84:04:16 186
FLAMAZINE Crm/Cr. Top 1% 00323098 SNE 84:04:16 186
FLAREX Sus/Susp. Oph 0.1% 00756784 ALC 52:08:00 140
Flavoxate (chlorhydrate de) 86:12:00 198
Flavoxate Hydrochloride 86:12:00 198
Flecaénide (acétate de) 24:04:00 56
Flecainide Acetate 24:04:00 56
FLEXERIL Tab/Co. Orl 10mg 00782742 JAN 12:20:00 41
Floctafenine 28:08:04 78
Floctafénine 28:08:04 78
Flomax Src 0.4mg 2238123 BOE A36
FLONASE  AQ Aem/Aém Nas 50mcg 02213672 GSK 52:08:00 140
FLORINEF Tab/Co. Orl 0.1mg 02086026 SHI 68:04:00 162
FLOVENT Aem/Aém Inh 125mcg 02213605 GSK 68:04:00 164
FLOVENT Aem/Aém Inh 250mcg 02213613 GSK 68:04:00 164
FLOVENT DISKUS Pwr/Pd. Inh 250mcg 02237246 GSK 68:04:00 164
FLOVENT DISKUS Pwr/Pd. Inh 500mcg 02237247 GSK 68:04:00 164
FLOVENT METERED DOSE Aem/Aém Inh 50mcg 02244291 GSK 68:04:00 164
FLOVENT METERED DOSE Aem/Aém Inh 125mcg 02244292 GSK 68:04:00 164
FLOVENT METERED DOSE Aem/Aém Inh 250mcg 02244293 GSK 68:04:00 164
FLOXIN Tab/Co. Orl 400mg 01968408 JAN 08:22:00 25
FLOXIN Tab/Co. Orl 300mg 01968416 JAN 08:22:00 25
FLUANXOL Tab/Co. Orl 0.5mg 02156008 VLH 28:16:08 110
FLUANXOL Tab/Co. Orl 3mg 02156016 VLH 28:16:08 110
FLUANXOL DEPOT Liq/Liq Im 20mg 02156032 VLH 28:16:08 110
FLUANXOL DEPOT Liq/Liq Im 100mg 02156040 VLH 28:16:08 110
Fluconazole 08:12:04 4
Fludrocortisone (acétate de) 68:04:00 162
Fludrocortisone Acetate 68:04:00 162
Flunarizine (chlorhydrate de) 12:16:00 40
Flunarizine Dihydrochloride 12:16:00 40
Flunisolide 52:08:00 140
Fluocinolone (acétonide de) 84:06:00 189
Fluocinolone Acetonide 84:06:00 189
Fluocinonide 84:06:00 190
FLUODERM Crm/Cr. Top 0.025% 00716790 TAR 84:06:00 189
FLUODERM Crm/Cr. Top 0.01% 00716782 TAR 84:06:00 189
FLUODERM Ont/Ont Top 0.025% 00716812 TAR 84:06:00 189
FLUOR-A-DAY Tab/Co. Orl 2.21mg 00575569 PMS 88:30:00 204
FLUOR-A-DAY Dps/Gttes Orl 5.56mg 00610100 PMS 88:30:00 204
FLUORINSE Liq/Liq Den 0.2% 00782882 OLB 88:30:00 204
Fluorometholone 52:08:00 140
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Fluorométholone 52:08:00 140
Fluorométholone (acétate de) 52:08:00 140
Fluorometholone Acetate 52:08:00 140
Fluorouracil 84:36:00 196
Fluorure de sodium 88:30:00 204
FLUOTIC Tab/Co. Orl 20mg 02099225 AVE 88:30:00 204
Fluoxétine (chlorhydrate de) 28:16:04 102
Fluoxetine Hydrochloride 28:16:04 102
Fluoxymesterone 68:08:00 165
Fluoxymestérone 68:08:00 165
Flupenthixol (chlorhydrate de) 28:16:08 110
Flupenthixol (décanoate de) 28:16:08 110
Flupenthixol Hydrochloride 28:16:08 110
Flupentixol decanoate 28:16:08 110
Fluphénazine (chlorhydrate de) 28:16:08 110
Fluphénazine (décanoate de) 28:16:08 110
Fluphenazine decanoate 28:16:08 110
Fluphenazine Hydrochloride 28:16:08 110
Flurazépam (chlorhydrate de) 28:24:08 121
Flurazepam Hydrochloride 28:24:08 121
Flurbiprofen 28:08:04 78
Flurbiprofène 28:08:04 78
Flutamide 10:10:00 32
Flutamide A21
Fluticasone Propionate 52:08:00 140
Fluticasone propionate 52:08:00 140
Fluvastatin sodique 24:06:00 65
Fluvastatin Sodium 24:06:00 65
Fluvoxamine (maléate de) 28:16:04 102
Fluvoxamine Maleate 28:16:04 102
FML Dps/Gttes Oph 0.1% 00247855 ALL 52:08:00 140
FML FORTE Sus/Susp. Oph 0.25% 00707511 ALL 52:08:00 140
Folic Acid 88:08:00 201
Folique (acide) 88:08:00 201
Foradil Aem 12ug 2230898 NPC A21
Formoterol A21
FORTAZ Pws/Pds. Im 500mg 02212196 GSK 08:12:06 7
FORTAZ Pws/Pds. Im 1gm 02212218 GSK 08:12:06 7
FORTAZ Pws/Pds. Iv 2gm 02212226 GSK 08:12:06 7
Fosamax Tab 10mg 2201011 MSD A12
Fosamax Tab 40mg 2201038 MSD A12
Fosfomycin Tromethamine A22
FRAGMIN Liq/Liq Sc 25,000IU 02231171 PCA 20:12:04 45
FRAGMIN Liq/Liq Sc 25,000IU 02231171 PCA 20:12:04 45
FRAGMIN (prefilled syringes) Liq/Liq Sc 25,000IU 02132648 PCA 20:12:04 45
FRAGMIN (prefilled syringes) Liq/Liq Sc 25,000IU 02132648 PCA 20:12:04 45
Framycetin Sulfate 84:04:04 180
Framycetin Sulfate/Dexamethasone Ssodium-Sulfobenzoal/Gramicidin 52:04:04 135
Framycetin Sulfate/Esculin/Dibucaine Hydrochloride/Hydrocortisone Acetate 84:36:00 197
Framycétine (sulfate de) 84:04:04 180
Framycétine (sulfate de)/esculine/dibucaine hydrochloride/hydrocortisone (acétate d') 84:36:00 197
Framycétine (sulfate de)/Phosphate sodique de dexaméthasoneSulfobenzoate/gramicidine 52:04:04 135
FRAXIPARIN FORTE (prefilled syringes) Liq/Liq Sc 19000IU 02240114 SNS 20:12:04 46
FRAXIPARIN FORTE (prefilled syringes) Liq/Liq Sc 19000IU 02240114 SNS 20:12:04 46
FRISIUM Tab/Co. Orl 10mg 02221799 AVE 28:12:08 95
FUCIDIN Ect/Co.Ent. Orl 250mg 01934252 LEO 08:12:28 18
FUCIDIN Ont/Ont Top 2% 00586676 LEO 84:04:04 180
FUCIDIN Crm/Cr. Top 2% 00586668 LEO 84:04:04 180
FULVICIN U/F Tab/Co. Orl 250mg 00028274 SCH 08:12:04 5
FULVICIN U/F Tab/Co. Orl 500mg 00028282 SCH 08:12:04 5
Fumarate de bisoprolol 24:04:00 50
Fumarate ferreux 20:04:04 43
FUNGIZONE IV Pws/Pds. Iv 50mg 00029149 SQU 08:12:04 4
FUROSEMIDE Liq/Liq Iv 10mg 00527033 SIL 40:28:00 129
Furosemide 40:28:00 129
Furosémide 40:28:00 129
Fusidate (sodique de) 08:12:28 18
Fusidate (sodique de) 84:04:04 180
Fusidate Sodium 08:12:28 18
Fusidate Sodium 84:04:04 180
Fusidic Acid 84:04:04 180
Fusidique (acide de) 84:04:04 180
Gabapentin A22
Ganciclovir A22
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Ganciclovir Sodique 08:18:00 21
Ganciclovir Sodium 08:18:00 21
GARAMYCIN Dps/Gttes Oph 0.3% 00512192 SCH 52:04:04 136
GARAMYCIN Ont/Ont Oph 0.3% 00028339 SCH 52:04:04 136
GARAMYCIN Dps/Gttes Ot 0.3% 00512184 SCH 52:04:04 136
GARAMYCIN Ont/Ont Top 0.1% 00028371 SCH 84:04:04 180
GARAMYCIN Crm/Cr. Top 0.1% 00027928 SCH 84:04:04 180
GARAMYCIN Liq/Liq Im 40mg 00223824 SCH 08:12:02 4
GARASONE Liq/Liq Oph 0.3%/0.1% 00682217 SCH 52:04:04 136
GARASONE Ont/Ont Oph 0.3%/0.1% 00586706 SCH 52:04:04 136
GAVISCON Liq/Liq Orl 50mg/20mg 02159767 BEC 56:04:00 149
GAVISCON Tab/Co. Orl 200mg/80mg 02159783 BEC 56:04:00 149
GEMFIBROZIL Cap/Caps Orl 300mg 00851922 ALT 24:06:00 65
GEMFIBROZIL Tab/Co. Orl 600mg 00851930 ALT 24:06:00 65
Gemfibrozil 24:06:00 65
GEN CARBAMAZEPINE Srt/Co.L.C. Orl 400mg 02241883 GPM 28:12:92 97
GEN DOXAZOSIN Tab/Co. Orl 4mg 02240500 GPM 24:08:00 69
GEN PINDOLOL Tab/Co. Orl 15mg 02057824 GPM 24:08:00 71
GEN PINDOLOL Tab/Co. Orl 10mg 02057816 GPM 24:08:00 71
GEN-ACEBUTOLOL Tab/Co. Orl 100mg 02237721 GPM 24:04:00 49
GEN-ACEBUTOLOL Tab/Co. Orl 200mg 02237722 GPM 24:04:00 49
GEN-ACEBUTOLOL Tab/Co. Orl 400mg 02237723 GPM 24:04:00 49
GEN-ACEBUTOLOL Type S Tab/Co. Orl 100mg 02237885 GPM 24:04:00 49
GEN-ACEBUTOLOL Type S Tab/Co. Orl 200mg 02237886 GPM 24:04:00 49
GEN-ACEBUTOLOL Type S Tab/Co. Orl 400mg 02237887 GPM 24:04:00 49
GEN-ACYCLOVIR Tab/Co. Orl 400mg 02242463 GPM 08:18:00 19
GEN-ACYCLOVIR Tab/Co. Orl 800mg 02242464 GPM 08:18:00 20
GEN-ACYCLOVIR Tab/Co. Orl 200mg 02242784 GPM 08:18:00 19
GEN-ALPRAZOLAM Tab/Co. Orl 0.5mg 02137542 GPM 28:24:08 119
GEN-ALPRAZOLAM Tab/Co. Orl 0.25mg 02137534 GPM 28:24:08 119
GEN-AMANTADINE Cap/Caps Orl 100mg 02139200 GPM 92:00:00 205
GEN-AMIODARONE Tab/Co. Orl 200mg 02240604 GPM 24:04:00 49
GEN-AMOXICILLIN Cap/Caps Orl 250mg 02238171 GPM 08:12:16 12
GEN-AMOXICILLIN Cap/Caps Orl 500mg 02238172 GPM 08:12:16 12
GEN-ATENOLOL-100 Tab/Co. Orl 100mg 02147432 GPM 24:04:00 50
GEN-ATENOLOL-50 Tab/Co. Orl 50mg 02146894 GPM 24:04:00 50
GEN-AZATHIOPRINE Tab/Co. Orl 50mg 02231491 GPM 92:00:00 206
GEN-BACLOFEN Tab/Co. Orl 10mg 02088398 GPM 12:20:00 41
GEN-BACLOFEN Tab/Co. Orl 20mg 02088401 GPM 12:20:00 41
GEN-BECLO AQ Aem/Aém Nas 50mcg 02172712 GPM 52:08:00 139
GEN-BROMAZEPAM Tab/Co. Orl 1.5mg 02192705 GPM 28:24:08 119
GEN-BROMAZEPAM Tab/Co. Orl 3mg 02192713 GPM 28:24:08 119
GEN-BROMAZEPAM Tab/Co. Orl 6mg 02192721 GPM 28:24:08 119
GEN-BUDESONIDE Aem/Aém Nas 64mcg 02241003 GPM 52:08:00 139
GEN-BUDESONIDE Aem/Aém Nas 100mcg 02230648 GPM 52:08:00 139
GEN-BUSPIRONE Tab/Co. Orl 10mg 02230874 GPM 28:24:92 124
GEN-CAPTOPRIL Tab/Co. Orl 25mg 02163578 GPM 24:04:00 51
GEN-CAPTOPRIL Tab/Co. Orl 50mg 02163586 GPM 24:04:00 51
GEN-CAPTOPRIL Tab/Co. Orl 12.5mg 02163551 GPM 24:04:00 51
GEN-CAPTOPRIL Tab/Co. Orl 100mg 02163594 GPM 24:04:00 51
GEN-CARBAMAZEPINE Srt/Co.L.C. Orl 200mg 02241882 GPM 28:12:92 97
GEN-CIMETIDINE Tab/Co. Orl 300mg 02227444 GPM 56:40:00 154
GEN-CIMETIDINE Tab/Co. Orl 400mg 02227452 GPM 56:40:00 154
GEN-CIMETIDINE Tab/Co. Orl 600mg 02227460 GPM 56:40:00 154
GEN-CIMETIDINE (DISC/NON DISP May 10/04) Tab/Co. Orl 200mg 02227436 GPM 56:40:00 154
GEN-CLOMIPRAMINE Tab/Co. Orl 10mg 02139340 GPM 28:16:04 100
GEN-CLOMIPRAMINE Tab/Co. Orl 25mg 02139359 GPM 28:16:04 100
GEN-CLOMIPRAMINE Tab/Co. Orl 50mg 02139367 GPM 28:16:04 100
GEN-CLONAZEPAM Tab/Co. Orl 0.5mg 02230950 GPM 28:12:08 95
GEN-CLONAZEPAM Tab/Co. Orl 2mg 02230951 GPM 28:12:08 95
GEN-CYCLOPRINE Tab/Co. Orl 10mg 02231353 GPM 12:20:00 41
GEN-CYPROTERONE Tab/Co. Orl 50mg 02229723 GPM 10:10:00 32
GEN-DILTAZEM Tab/Co. Orl 60mg 02146924 GPM 24:04:00 55
GEN-DILTAZEM Tab/Co. Orl 30mg 02146916 GPM 24:04:00 54
GEN-DOXAZOSIN Tab/Co. Orl 2mg 02240499 GPM 24:08:00 68
GEN-DOXAZOSIN Tab/Co. Orl 1mg 02240498 GPM 24:08:00 68
GEN-FENOFIBRATE MICRO Cap/Caps Orl 200mg 02240210 GPM 24:06:00 64
GEN-FLUCONAZOLE Cap/Caps Orl 150mg 02245697 GPM 08:12:04 4
GEN-FLUCONAZOLE Tab/Co. Orl 50mg 02245292 GPM 08:12:04 4
GEN-FLUCONAZOLE Tab/Co. Orl 100mg 02245293 GPM 08:12:04 5
GEN-FLUOXETINE Cap/Caps Orl 20mg 02237814 GPM 28:16:04 102
GEN-FLUPENTIXOL Liq/Liq Im 20mg 02242363 GPM 28:16:08 110
GEN-FLUPENTIXOL Liq/Liq Im 100mg 02242364 GPM 28:16:08 110
GEN-FLUVOXAMINE (DISC/NON DISP Dec 3/03) Tab/Co. Orl 50mg 02240849 GPM 28:16:04 102
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GEN-FLUVOXAMINE (DISC/NON DISP Dec 3/03) Tab/Co. Orl 100mg 02240850 GPM 28:16:04 102
GEN-GEMFIBROZIL Cap/Caps Orl 300mg 02185407 GPM 24:06:00 65
GEN-GEMFIBROZIL Tab/Co. Orl 600mg 02230476 GPM 24:06:00 65
GEN-GLYBE Tab/Co. Orl 5mg 00808741 GPM 68:20:20 172
GEN-GLYBE Tab/Co. Orl 2.5mg 00808733 GPM 68:20:20 172
GEN-HYDROXYUREA Cap/Caps Orl 500mg 02242920 GPM 10:00:00 29
GEN-INDAPAMIDE Tab/Co. Orl 2.5mg 02153483 GPM 40:28:00 130
GEN-IPRATROPIUM Liq/Liq Inh 250mcg/ml 02216221 GPM 12:08:08 35
GEN-IPRATROPIUM SOLN Liq/Liq Inh 250mcg/ml 02239131 GPM 12:08:08 35
GEN-LOVASTATIN Tab/Co. Orl 20mg 02243127 GPM 24:06:00 65
GEN-LOVASTATIN Tab/Co. Orl 40mg 02243129 GPM 24:06:00 66
GEN-MEDROXY Tab/Co. Orl 2.5mg 02229838 GPM 68:32:00 175
GEN-MEDROXY Tab/Co. Orl 5mg 02229839 GPM 68:32:00 175
GEN-MEDROXY Tab/Co. Orl 10mg 02229840 GPM 68:32:00 175
GEN-METFORMIN Tab/Co. Orl 500mg 02148765 GPM 68:20:92 173
GEN-METFORMIN Tab/Co. Orl 850mg 02229656 GPM 68:20:92 173
GEN-METOPROLOL (DISC/NON DISP May 10/04) Tab/Co. Orl 50mg 02230448 GPM 24:04:00 57
GEN-METOPROLOL (DISC/NON DISP May 10/04) Tab/Co. Orl 100mg 02230449 GPM 24:04:00 57
GEN-METOPROLOL (Type L) Tab/Co. Orl 100mg 02174553 GPM 24:04:00 57
GEN-METOPROLOL (Type L) Tab/Co. Orl 50mg 02174545 GPM 24:04:00 57
GEN-MINOCYCLINE Cap/Caps Orl 50mg 02230735 GPM 08:12:24 17
GEN-MINOCYCLINE Cap/Caps Orl 100mg 02230736 GPM 08:12:24 17
GEN-NEFAZODONE Tab/Co. Orl 100mg 02245203 GPM 28:16:04 104
GEN-NEFAZODONE Tab/Co. Orl 150mg 02245204 GPM 28:16:04 104
GEN-NEFAZODONE Tab/Co. Orl 200mg 02245205 GPM 28:16:04 104
GEN-NITRO SL Aem/Aém Slg 0.4mg 02243588 GPM 24:12:00 74
GEN-NORTRIPTYLINE Cap/Caps Orl 10mg 02231686 GPM 28:16:04 105
GEN-NORTRIPTYLINE Cap/Caps Orl 25mg 02231687 GPM 28:16:04 105
GEN-OXYBUTYNIN Tab/Co. Orl 5mg 02230800 GPM 86:12:00 198
GEN-PINDOLOL Tab/Co. Orl 5mg 02057808 GPM 24:08:00 71
GEN-PIROXICAM Cap/Caps Orl 10mg 02171813 GPM 28:08:04 82
GEN-PIROXICAM Cap/Caps Orl 20mg 02171821 GPM 28:08:04 82
GEN-PROPAFENONE Tab/Co. Orl 150mg 02245372 GPM 24:04:00 59
GEN-PROPAFENONE Tab/Co. Orl 300mg 02245373 GPM 24:04:00 60
GEN-RANITIDINE Tab/Co. Orl 150mg 02207761 GPM 56:40:00 157
GEN-RANITIDINE Tab/Co. Orl 300mg 02207788 GPM 56:40:00 157
GEN-SALBUTAMOL Liq/Liq Inh 5mg/ml 02232987 GPM 12:12:00 38
GEN-SALBUTAMOL STERINEBS Liq/Liq Inh 1mg/ml 01926934 GPM 12:12:00 38
GEN-SELEGILINE Tab/Co. Orl 5mg 02231036 GPM 92:00:00 209
GEN-SERTRALINE Cap/Caps Orl 50mg 02242520 GPM 28:16:04 106
GEN-SERTRALINE Cap/Caps Orl 100mg 02242521 GPM 28:16:04 106
GEN-SERTRALINE Cap/Caps Orl 25mg 02242519 GPM 28:16:04 106
GEN-SIMVASTATIN Tab/Co. Orl 5mg 02246582 GPM 24:06:00 66
GEN-SIMVASTATIN Tab/Co. Orl 10mg 02246583 GPM 24:06:00 67
GEN-SIMVASTATIN Tab/Co. Orl 20mg 02246737 GPM 24:06:00 67
GEN-SIMVASTATIN Tab/Co. Orl 40mg 02246584 GPM 24:06:00 67
GEN-SIMVASTATIN Tab/Co. Orl 80mg 02246585 GPM 24:06:00 67
GEN-SOTALOL Tab/Co. Orl 160mg 02229779 GPM 24:04:00 61
GENTAMICIN Dps/Gttes Oph 0.3% 02212927 RIP 52:04:04 136
GENTAMICIN SULFATE Dps/Gttes Ot 0.3% 02229441 SIL 52:04:04 136
Gentamicin Sulphate 08:12:02 4
Gentamicin Sulphate 52:04:04 136
Gentamicin Sulphate 84:04:04 180
Gentamicin Sulphate/Betamethasone Disodium Phosphate 52:04:04 136
Gentamicine (sulfate de) 08:12:02 4
Gentamicine (sulfate de) 52:04:04 136
Gentamicine (sulfate de) 84:04:04 180
Gentamicine (sulfate de)/bétaméthasone (phosphate disodique de) 52:04:04 136
Gentamicine (sulphate de) 52:04:04 136
Gentamicine(sulfate de) 52:04:04 136
GEN-TAMOXIFEN Tab/Co. Orl 20mg 02089858 GPM 10:00:00 32
GEN-TAMOXIFEN Tab/Co. Orl 10mg 02088428 GPM 10:00:00 31
GENTAMYCIN Liq/Liq Im 40mg 02242652 SIL 08:12:02 4
GEN-TEMAZEPAM Cap/Caps Orl 15mg 02231615 GPM 28:24:08 123
GEN-TEMAZEPAM Cap/Caps Orl 30mg 02231616 GPM 28:24:08 123
GEN-TICLOPIDINE Tab/Co. Orl 250mg 02239744 GPM 92:00:00 211
GEN-TIMOLOL Dps/Gttes Oph 0.25% 00893773 GPM 52:36:00 148
GEN-TIMOLOL Dps/Gttes Oph 0.5% 00893781 GPM 52:36:00 148
GEN-TRAZODONE Tab/Co. Orl 50mg 02231683 GPM 28:16:04 107
GEN-TRAZODONE Tab/Co. Orl 100mg 02231684 GPM 28:16:04 107
GEN-TRIAZOLAM Tab/Co. Orl 0.25mg 01913506 GPM 28:24:08 123
GEN-TRIAZOLAM Tab/Co. Orl 0.125mg 01995227 GPM 28:24:08 123
GEN-VALPROIC Cap/Caps Orl 250mg 02184648 GPM 28:12:92 98
GEN-VERAPAMIL Tab/Co. Orl 80mg 02237921 GPM 24:04:00 63
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GEN-VERAPAMIL Tab/Co. Orl 120mg 02237922 GPM 24:04:00 63
GEN-VERAPAMIL Srt/Co.L.C. Orl 180mg 02210355 GPM 24:04:00 62
GEN-VERAPAMIL SR Srt/Co.L.C. Orl 240mg 02210363 GPM 24:04:00 62
GEN-WARFARIN Tab/Co. Orl 1mg 02244462 GPM 20:12:04 47
GEN-WARFARIN Tab/Co. Orl 2mg 02244463 GPM 20:12:04 47
GEN-WARFARIN Tab/Co. Orl 2.5mg 02244464 GPM 20:12:04 47
GEN-WARFARIN Tab/Co. Orl 4mg 02244465 GPM 20:12:04 47
GEN-WARFARIN Tab/Co. Orl 5mg 02244466 GPM 20:12:04 48
GEN-ZOPICLONE Tab/Co. Orl 7.5mg 02238596 GPM 28:24:92 126
Glatiramer (acetate de) 92:00:00 207
Glatiramer Acetate 92:00:00 207
GLUCAGON Pws/Pds. Sc 1mg 02243297 LIL 68:20:92 173
Glucagon (chlorhydrate de) 68:20:92 173
GLUCAGON (DISC/NON DISP May 27/04) Pws/Pds. Im 1mg 00015377 LIL 68:20:92 173
Glucagon Hydrochloride 68:20:92 173
Glucagon, RDNA 68:20:92 173
Glucagon, source ADNr 68:20:92 173
Gluconate ferreux 20:04:04 43
Gluconorm Tab 0.5mg 2239924 NNO A34
Gluconorm Tab 1mg 2239925 NNO A34
Gluconorm Tab 2mg 2239926 NNO A34
GLUCOPHAGE Tab/Co. Orl 500mg 02099233 AVE 68:20:92 173
GLUCOPHAGE Tab/Co. Orl 850mg 02162849 AVE 68:20:92 173
Glyburide 68:20:20 172
GLYCON Tab/Co. Orl 500mg 02229516 ICN 68:20:92 173
GLYCOPYRROLATE Liq/Liq Im 0.2mg 02039508 SIL 12:08:08 35
Glycopyrrolate 12:08:08 35
Goserelin (acétate d') 10:00:00 29
Goserelin Acetate 10:00:00 29
Goserelin Acetate A22
Goudron de houille 84:32:00 196
Granisétron (chorhydrate de) 56:22:00 152
Granisetron Hydrochloride 56:22:00 152
GRAVERGOL Cap/Caps Orl 1mg/100mg/50mg 00116858 HOR 12:16:00 40
GRAVOL Tab/Co. Orl 15mg 00511196 HOR 56:22:00 152
GRAVOL Liq/Liq Im 50mg 00013579 HOR 56:22:00 152
GRAVOL Sup/Supp. Rt 50mg 00013595 HOR 56:22:00 152
GRAVOL Syr/Sir. Orl 3mg 00230197 HOR 56:22:00 152
Griseofulvin 08:12:04 5
Griséofulvine 08:12:04 5
GRISOVIN FP Tab/Co. Orl 125mg 02100266 SHI 08:12:04 5
GRISOVIN FP Tab/Co. Orl 500mg 02100282 SHI 08:12:04 5
Guaifenesin 48:16:00 133
Guaifenesin/Dextromethorphan Hydrobromide 48:08:02 133
Guaifenesin/Dextromethorphan Hydrobromide/Pseudoephedrine Hydrochloride 48:16:01 134
Guaifénésine 48:16:00 133
Guaifénésine/dextrométhorphane (bromhydrate de) 48:08:02 133
Guaifénésine/dextrométhorphane (bromhydrate de)/pseudoéphédrine (chlorhydrate de) 48:16:01 134
GYNE CURE Crm/Cr. Top 6.5% 02095017 CHC 84:04:08 184
Halcinonide 84:06:00 190
HALCION Tab/Co. Orl 0.25mg 00443158 PCA 28:24:08 123
HALOG Ont/Ont Top 0.1% 02010283 WSQ 84:06:00 190
HALOG Crm/Cr. Top 0.1% 02011921 WSQ 84:06:00 190
HALOG Liq/Liq Top 0.1% 02010291 WSQ 84:06:00 190
HALOPERIDOL Liq/Liq Im 5mg 00808652 SIL 28:16:08 111
Haloperidol 28:16:08 111
Halopéridol 28:16:08 111
Halopéridol (décanoate d') 28:16:08 111
Haloperidol decanoate 28:16:08 111
HALOPERIDOL LA Liq/Liq Im 50mg 02130297 SIL 28:16:08 111
HALOPERIDOL LA Liq/Liq Im 100mg 02130300 SIL 28:16:08 112
HALOTESTIN (DISC/NON DISP Jan 1/04) Tab/Co. Orl 5mg 00030902 PCA 68:08:00 165
HEPALEAN Liq/Liq Sc 10000IU 00740497 ORG 20:12:04 46
HEPALEAN LOK Liq/Liq Iv 100IU 00740578 ORG 20:12:04 46
HEPARIN Liq/Liq Iv 100IU 00727520 LEO 20:12:04 46
HEPARIN Liq/Liq Sc 10000IU 00579718 LEO 20:12:04 46
Heparin Sodium 20:12:04 46
Héparine sodique 20:12:04 46
Heptovir Solution 2239194 GSB A25
Heptovir Tab 100mg 2239193 GSB A25
HERPLEX D Liq/Liq Top 0.1% 00001317 ALL 84:04:06 181
HEXIT Shp/Shp Top 1% 00430617 ODN 84:04:12 185
HIVID Tab/Co. Orl 0.75mg 01990896 HLR 08:18:00 22
HIVID (DISC/NON DISP July 1/04) Tab/Co. Orl 0.375mg 01990918 HLR 08:18:00 22
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Homatropine (bromhydrate d') 52:24:00 144
Homatropine Hydrobromide 52:24:00 144
HONVOL Tab/Co. Orl 100mg 00013781 HOR 68:16:00 169
Hp-Pac Kit 7 blister cards 2238525 ABB A23
Humalog (10ml vials) Liq Sc 100unit 2229704 LIL A25
Humalog (5x1.5ml/5x3ml cartridges) Liq Sc 100unit 2229705 LIL A25
HUMATROPE Pws/Pds. Im 5mg 00745626 LIL 68:40:00 178
HUMATROPE Pws/Pds. Im 6.7mg 02229692 LIL 68:40:00 178
HUMATROPE Pws/Pds. Im 13.3mg 02229693 LIL 68:40:00 178
HUMATROPE Ctg/Cart Sc 6mg 02243077 LIL 68:28:00 174
HUMATROPE Ctg/Cart Sc 12mg 02243078 LIL 68:28:00 174
HUMULIN 10/90 (DISC/NON DISP July 1/03) Sus/Susp. Sc 10unit/90unit 01962639 LIL 68:20:08 170
HUMULIN 10/90 (DISC/NON DISP July 1/03) Sus/Susp. Sc 10unit/90unit 00889113 LIL 68:20:08 170
HUMULIN 20/80 (CARTRIDGE) Sus/Susp. Sc 20unit/80unit 01962655 LIL 68:20:08 170
HUMULIN 20/80 (DISC/NON DISP July 1/03) Sus/Susp. Sc 20unit/80unit 00889105 LIL 68:20:08 170
HUMULIN 30/70 Sus/Susp. Sc 30unit/70unit 00795879 LIL 68:20:08 170
HUMULIN 30/70 (CARTRIDGE) Sus/Susp. Sc 30unit/70unit 01959212 LIL 68:20:08 170
HUMULIN 40/60 (CARTRIDGE) (DISC/NON DISP July 1/03) Sus/Susp. Sc 40unit/60unit 01962647 LIL 68:20:08 171
HUMULIN 40/60 (DISC/NON DISP Jan 1/04) Sus/Susp. Sc 40unit/60unit 00889091 LIL 68:20:08 171
HUMULIN 50/50 (CARTRIDGE) (DISC/NON DISP July 1/03) Sus/Susp. Sc 50unit/50unit 01962663 LIL 68:20:08 171
HUMULIN 50/50 (DISC/NON DISP July 1/03) Sus/Susp. Sc 50unit/50unit 00889121 LIL 68:20:08 171
HUMULIN L Lla/Susp. Sc 100unit 00646148 LIL 68:20:08 172
HUMULIN N Sus/Susp. Sc 100unit 00587737 LIL 68:20:08 171
HUMULIN N (CARTRIDGE) Sus/Susp. Sc 100unit 01959239 LIL 68:20:08 171
HUMULIN R Liq/Liq Sc 100unit 00586714 LIL 68:20:08 171
HUMULIN R (CARTRIDGE) Liq/Liq Sc 100unit 01959220 LIL 68:20:08 171
HUMULIN U Ula/Ula Sc 100unit 00733075 LIL 68:20:08 172
HYCORT Enm/Lav. Rt 1.66666mg 00230316 ICN 68:04:00 162
Hydralazine (chlorhydrate d') 24:08:00 69
Hydralazine Hydrochloride 24:08:00 69
HYDREA Cap/Caps Orl 500mg 00465283 BRI 10:00:00 29
Hydrochlorothiazide 40:28:00 130
Hydrochlorthiazide Powder & Suspension A10
Hydrocortisone (acétate d') 52:08:00 140
Hydrocortisone (acétate d') 68:04:00 162
Hydrocortisone (acétate d') 84:06:00 190
Hydrocortisone (acétate d')/néomycine (sulfate de) 84:04:04 181
Hydrocortisone (acétate d')/pramoxine (chlorhydrate de) 84:06:00 191
Hydrocortisone (acétate d')/pramoxine (chlorhydrate de) 84:36:00 197
Hydrocortisone (acétate d')/zinc (sulphate de) 84:06:00 191
HYDROCORTISONE (DISC/NON DISP Mar 26/05) Crm/Cr. Top 0.5% 00551953 DCL 84:06:00 191
HYDROCORTISONE (DISC/NON DISP May 31/04) Crm/Cr. Top 1% 00551945 DCL 84:06:00 190
Hydrocortisone (succinate sodique d') 68:04:00 163
Hydrocortisone (valérate d') 84:06:00 192
Hydrocortisone Acetate 52:08:00 140
Hydrocortisone Acetate 68:04:00 162
Hydrocortisone Acetate 84:06:00 190
Hydrocortisone Acetate/Neomycin Sulphate 84:04:04 181
Hydrocortisone Acetate/Pramoxine Hydrochloride 84:06:00 191
Hydrocortisone Acetate/Pramoxine Hydrochloride 84:36:00 197
Hydrocortisone Acetate/Zinc Sulphate 84:06:00 191
Hydrocortisone Powder (compounds) A10
Hydrocortisone Sodium Succinate 68:04:00 163
Hydrocortisone Valerate 84:06:00 192
HYDRODIURIL (DISC/NON DISP June 4/03) Tab/Co. Orl 25mg 00016500 FRS 40:28:00 130
HYDROMORPH CONTIN SR Src/Capsl.C. Orl 3mg 02125323 PFR 28:08:08 85
HYDROMORPH CONTIN SR Src/Capsl.C. Orl 6mg 02125331 PFR 28:08:08 85
HYDROMORPH CONTIN SR Src/Capsl.C. Orl 12mg 02125366 PFR 28:08:08 85
HYDROMORPH CONTIN SR Src/Capsl.C. Orl 24mg 02125382 PFR 28:08:08 85
HYDROMORPH CONTIN SR Src/Capsl.C. Orl 30mg 02125390 PFR 28:08:08 86
HYDROMORPH CONTIN SR Src/Capsl.C. Orl 18mg 02243562 PFR 28:08:08 85
Hydromorphone (chlorhydrate d') 28:08:08 85
HYDROMORPHONE HCL Liq/Liq Im 2mg 02145901 SIL 28:08:08 85
HYDROMORPHONE HP Liq/Liq Im 10mg 02145928 SIL 28:08:08 85
HYDROMORPHONE HP Liq/Liq Im 20mg 02145936 SIL 28:08:08 85
HYDROMORPHONE HP Liq/Liq Im 50mg 02146126 SIL 28:08:08 85
Hydromorphone Hydrochloride 28:08:08 85
Hydromorphone(chlorhydrate d') 28:08:08 85
HYDROVAL Crm/Cr. Top 0.2% 02242984 OPM 84:06:00 192
HYDROVAL Ont/Ont Top 0.2% 02242985 OPM 84:06:00 192
Hydroxychloroquine (sulfate d') 08:20:00 22
Hydroxychloroquine Sulfate 08:20:00 22
Hydroxyurea 10:00:00 29
Hydroxyurée 10:00:00 29
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Hydroxyzine (chlorhydrate d') 28:24:92 124
Hydroxyzine Hydrochloride 28:24:92 124
Hyoscine (bromhydrte d') 12:08:08 35
Hyoscine (butylbromure d') 12:08:08 35
Hyoscine Butylbromide 12:08:08 35
Hyoscine Hydrobromide 12:08:08 35
HYTAKEROL (DISC/NON DISP Jan 2/05) Cap/Caps Orl 0.125mg 02017601 SNS 88:16:00 202
HYTRIN Tab/Co. Orl 1mg 00818658 ABB 24:08:00 72
HYTRIN Tab/Co. Orl 5mg 00818666 ABB 24:08:00 72
HYTRIN Tab/Co. Orl 10mg 00818674 ABB 24:08:00 73
HYTRIN Tab/Co. Orl 2mg 00818682 ABB 24:08:00 72
Ibuprofen 28:08:04 79
Ibuprofène 28:08:04 79
IDARAC Tab/Co. Orl 200mg 02017628 SNS 28:08:04 78
IDARAC Tab/Co. Orl 400mg 02017636 SNS 28:08:04 78
Idoxuridine 84:04:06 181
ILETIN II LENTE Lla/Susp. Sc 100unit 00514535 LIL 68:20:08 171
ILETIN II NPH Liq/Liq Sc 100unit 00514551 LIL 68:20:08 171
ILETIN II REGULAR Liq/Liq Sc 100unit 00513644 LIL 68:20:08 171
ILOSONE (DISC/NON DISP July 1/03) Cap/Caps Orl 250mg 00015202 LIL 08:12:12 10
Imipénem (monohydrate de/Cilastatine sodique 08:12:07 9
Imipenem Monohydrate/ Cilastatin Sodium 08:12:07 9
Imipramine (chlorhydrate d') 28:16:04 102
Imipramine Hydrochloride 28:16:04 102
Imiquimod A23
Imitrex Inj 6mg 2212188 GLA A36
Imitrex Spr 20mg 2230420 GLA A36
Imitrex Spr 5mg 2230418 GLA A36
Imitrex Tab 100mg 1950614 GLA A36
Immune Serum Globulin 80:04:00 179
Immunoglobuline Serum 80:04:00 179
IMODIUM Tab/Co. Orl 2mg 02183862 MCL 56:08:00 150
IMOVANE Tab/Co. Orl 7.5mg 01926799 AVE 28:24:92 126
IMOVANE Tab/Co. Orl 5mg 02216167 ICN 28:24:92 125
IMURAN Tab/Co. Orl 50mg 00004596 GSK 92:00:00 206
Indapamide (hémihydrate d') 40:28:00 130
Indapamide Hemihydrate 40:28:00 130
INDERAL Tab/Co. Orl 10mg 02042177 WAY 24:04:00 60
INDERAL (DISC/NON DISP May 27/04) Tab/Co. Orl 20mg 02042193 WAY 24:04:00 60
INDERAL (DISC/NON DISP May 27/04) Tab/Co. Orl 40mg 02042207 WAY 24:04:00 60
Indinavir 08:18:00 21
INDOCID Sup/Supp. Rt 50mg 00594466 FRS 28:08:04 80
INDOCID Sup/Supp. Rt 100mg 00016233 FRS 28:08:04 80
Indomethacin 28:08:04 79
Indométhacine 28:08:04 79
INFANTOL Dps/Gttes Orl 00558060 HOR 88:28:00 203
INFANTOL Liq/Liq Orl 00558079 HOR 88:28:00 204
INFLAMASE (DISC/NON DISP June 5/04) Liq/Liq Oph 0.125% 02133296 NVO 52:08:00 141
INFLAMASE FORTE Liq/Liq Oph 1% 02133318 NVO 52:08:00 141
Infliximab A23-A24
INFUFER Liq/Liq Im 50mg 02221780 SIL 20:04:04 45
INHIBACE Tab/Co. Orl 1mg 01911465 HLR 24:08:00 67
INHIBACE Tab/Co. Orl 2.5mg 01911473 HLR 24:08:00 67
INHIBACE Tab/Co. Orl 5mg 01911481 HLR 24:08:00 68
INNOHEP Liq/Liq Sc 10000IU 02167840 LEO 20:12:04 46
INNOHEP Liq/Liq Sc 20000IU 02229515 LEO 20:12:04 47
INNOHEP Liq/Liq Sc 10000IU 02167840 LEO 20:12:04 46
INNOHEP Liq/Liq Sc 20000IU 02229515 LEO 20:12:04 47
INNOHEP (prefilled syringes) Liq/Liq Sc 20000IU 02231478 LEO 20:12:04 47
INNOHEP (prefilled syringes) Liq/Liq Sc 4500IU 02229755 LEO 20:12:04 46
INNOHEP (prefilled syringes) Liq/Liq Sc 20000IU 02231478 LEO 20:12:04 47
Insulin Aspart A24
Insulin Human Biosynthetic/Insulin Isophane Human Biosynthetic 68:20:08 170
Insulin Isophane Human Biosynthetic 68:20:08 171
Insulin Isophane Nph (Pork) 68:20:08 171
Insulin Lispro A25
Insulin Zinc Crystalline (Pork) 68:20:08 171
Insulin Zinc Human Biosynthetic 68:20:08 171
Insuline bio-synthétique de séquence humaine 68:20:08 171
Insuline humaine biosynthétique/insuline isophane humaine biosynthétique 68:20:08 170
Insuline isophane humaine biosynthétique 68:20:08 171
Insuline isophane nph (porc) 68:20:08 171
Insuline zinc cristalline (porc) 68:20:08 171
Insuline zinc humaine biosynthétique 68:20:08 171
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INTAL Cap/Caps Inh 2% 00261238 AVE 92:00:00 210
INTAL (DISC/NON DISP Nov 13/04) Aem/Aém Inh 1mg 00555649 AVE 92:00:00 209
INTAL NEBULIZER/NEBULISEUR (DISC/NON DISP Feb 11/04) Liq/Liq Inh 10mg 00534609 AVE 92:00:00 210
Interferon Alfa 2b 10:00:00 30
Interféron alfa-2b 10:00:00 30
Interferon Beta - 1A 92:00:00 207
Interféron beta-1a 92:00:00 207
INTRON A Liq/Liq Sc 15000000unit 02240693 SCH 10:00:00 30
INTRON A Liq/Liq Sc 25000000unit 02240694 SCH 10:00:00 30
INTRON A Liq/Liq Sc 50000000unit 02240695 SCH 10:00:00 30
INTRON A Liq/Liq Sc 10000000unit 02223406 SCH 10:00:00 30
INTRON A Liq/Liq Sc 6000000unit 02238674 SCH 10:00:00 30
INTRON A Liq/Liq Sc 10000000unit 02238675 SCH 10:00:00 30
Iodochlorhydroxyquin/Flumethasone Pivalate 52:08:00 141
Iodochlorhydroxyquin/Flumethasone Pivalate 84:06:00 192
Iodochlorhydroxyquin/Hydrocortisone Acetate 84:04:08 183
Iodochlorhydroxyquine/fluméthasone (pivalate de) 52:08:00 141
Iodochlorhydroxyquine/fluméthasone (pivalate de) 84:06:00 192
Iodochlorhydroxyquine/hydrocortisone (acétate d') 84:04:08 183
Iodoquinol 08:04:00 3
IOPIDINE Liq/Liq Oph 0.5% 02076306 ALC 52:36:00 146
Ipratropium (bromure d') 12:08:08 35
Ipratropium Bromide 12:08:08 35
Irbesartan A25
IRON Cap/Caps Orl 18mg 00808954 BIF 20:04:04 43
IRON Tab/Co. Orl 30mg 02121727 BIT 20:04:04 43
IRON Tab/Co. Orl 18mg 00547743 SHK 20:04:04 43
Iron Dextran Complex 20:04:04 45
IRON FORMULA Cap/Caps Orl 45mg 00647454 GNC 20:04:04 44
Iron Sorbitex 20:04:04 45
Isopropamide (iodure d')/trifluopérazine (chlorhydrate de) 12:08:08 36
Isopropamide Iodide/Trifluoperazine Hydrochloride 12:08:08 36
ISOPTIN (DISC/NON DISP May 1/04) Tab/Co. Orl 80mg 00554316 ABB 24:04:00 63
ISOPTIN (DISC/NON DISP May 1/04) Tab/Co. Orl 120mg 00554324 ABB 24:04:00 63
ISOPTIN SR Srt/Co.L.C. Orl 240mg 00742554 ABB 24:04:00 62
ISOPTIN SR Srt/Co.L.C. Orl 180mg 01934317 ABB 24:04:00 62
ISOPTO ATROPINE Dps/Gttes Oph 1% 00035017 ALC 52:24:00 144
ISOPTO CARBACHOL Liq/Liq Oph 3% 00000663 ALC 52:20:00 143
ISOPTO CARBACHOL Liq/Liq Oph 1.5% 00000655 ALC 52:20:00 143
ISOPTO CARPINE Dps/Gttes Oph 4% 00000884 ALC 52:20:00 143
ISOPTO CARPINE Dps/Gttes Oph 1% 00000841 ALC 52:20:00 143
ISOPTO CARPINE Dps/Gttes Oph 2% 00000868 ALC 52:20:00 143
ISOPTO CARPINE  (DISC/NON DISP Nov 1/03) Liq/Liq Oph 0.5% 00000833 ALC 52:20:00 144
ISOPTO CARPINE (DISC/NON DISP July 1/03) Dps/Gttes Oph 6% 00000892 ALC 52:20:00 144
ISOPTO HOMATROPINE Liq/Liq Oph 5% 00000787 ALC 52:24:00 145
ISOPTO HOMATROPINE Liq/Liq Oph 2% 00000779 ALC 52:24:00 144
ISORDIL (DISC/NON DISP June 17/04) Tab/Co. Orl 10mg 02042622 WAY 24:12:00 74
ISORDIL (DISC/NON DISP June 30/03) Tab/Co. Orl 30mg 02042614 WAY 24:12:00 74
ISORDIL S/L (DISC/NON DISP Aug 30/03) Slt/Co.S.L. Slg 5mg 02042606 WAY 24:12:00 73
Isosorbide (dinitrate d') 24:12:00 73
Isosorbide Dinitrate 24:12:00 73
Isotrétinoïne 84:36:00 197
Isotretionin 84:36:00 197
JECTOFER (DISC/NON DISP Jan 17/04) Liq/Liq Im 50mg 00001910 AZE 20:04:04 45
K-10 Liq/Liq Orl 100mg 01918303 GSK 40:12:00 128
KADIAN Src/Capsl.C. Orl 20mg 02184435 ABB 28:08:08 88
KADIAN Src/Capsl.C. Orl 50mg 02184443 ABB 28:08:08 88
KADIAN Src/Capsl.C. Orl 100mg 02184451 ABB 28:08:08 88
KADIAN Src/Capsl.C. Orl 10mg 02242163 PMS 28:08:08 88
KAOCHLOR 10 (DISC/NON DISP July 1/03) Liq/Liq Orl 20mEq/15mL 02063859 PUP 40:12:00 128
KAOCHLOR 20 CONCENTRATE (DISC/NON DISP July 1/03) Liq/Liq Orl 200mg 02064502 PUP 40:12:00 128
KAON (DISC/NON DISP July 1/03) Elx/Elixir Orl 312mg 02063840 PCA 40:12:00 128
KARIDIUM (DISC/NON DISP Feb 1/04) Liq/Liq Den 0.2% 00025933 PFC 88:30:00 204
KAYEXALATE Pwr/Pd. Orl 100% 02026961 SNS 40:18:00 129
K-DUR 20 Srt/Co.L.C. Orl 1500mg 00713376 SCH 40:12:00 128
KEFLEX Tab/Co. Orl 500mg 00244392 PHH 08:12:06 9
KEFLEX Pws/Pds. Orl 50mg 00035645 PHH 08:12:06 9
KEFZOL Pws/Pds. Im 500mg 00322288 LIL 08:12:06 7
KEFZOL Pws/Pds. Im 1gm 00322296 LIL 08:12:06 7
KEMADRIN Tab/Co. Orl 5mg 00004758 GSK 12:08:04 34
KEMADRIN Elx/Elixir Orl 0.5mg 00004405 GSK 12:08:04 34
KENACOMB MILD Crm/Cr. Top 100000unit/2.5mg/0.25mg/0.25mg 01999842 WSQ 84:06:00 192
KENACOMB MILD Ont/Ont Top 100000unit/2.5mg/0.25mg/0.25mg 01999834 WSQ 84:06:00 192
KENACOMB TOP Crm/Cr. Top 100000unit/2.5mg/1mg/0.25mg 01999850 WSQ 84:06:00 192
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KENACOMB TOP Ont/Ont Top 100000unit/2.5mg/1mg/0.25mg 01999826 WSQ 84:06:00 192
KENALOG Crm/Cr. Top 0.1% 01999818 WSQ 84:06:00 193
KENALOG Ont/Ont Top 0.1% 01999796 WSQ 84:06:00 193
KENALOG / ORABASE Ont/Ont Den 0.1% 01999788 WSQ 84:36:00 197
Ketoconazole 08:12:04 5
Ketoconazole 84:04:08 183
Kétoconazole 08:12:04 5
Kétoconazole 84:04:08 183
KETODERM Crm/Cr. Top 20mg 02245662 OPM 84:04:08 183
Ketoprofen 28:08:04 80
Kétoprofène 28:08:04 80
Ketorolac Tromethamine 28:08:04 81
Ketorolac Tromethmine 52:08:00 141
Ketotifen Fumarate 92:00:00 208
Kétotifène (fumarate de) 92:00:00 208
K-LOR Pws/Pds. Orl 500mg 00481211 ABB 40:12:00 128
KOFFEX DM Syr/Sir. Orl 3mg 01928783 ROG 48:08:00 133
KOFFEX DM-D Syr/Sir. Orl 6mg/3mg 00895601 ROG 48:08:00 133
KOFFEX EXPECTORANT Syr/Sir. Orl 20mg 00438103 ROG 48:16:00 134
KOFFEX EXPECTORANT SUGAR FREE Liq/Liq Orl 20mg 01928821 ROG 48:16:00 133
KOFFEX SUGAR FREE CLEAR Liq/Liq Orl 3mg 01928791 ROG 48:08:00 133
KWELLADA-P Lot/Lot Top 5% 02231348 GCH 84:04:12 185
KWELLADA-P CREME RINSE 1% Crm/Cr. Top 10mg 02231480 GCH 84:04:12 185
KYTRIL Tab/Co. Orl 1mg 02185881 HLR 56:22:00 152
Labétalol (chlorhydrate de) 24:08:00 69
Labetalol Hydrochloride 24:08:00 69
Lactobacillus Acidophilus 56:08:00 149
Lactobacillus Acidophilus/Lactobacillus Bulgaricus/Streptococcus Thermophilus 56:08:00 149
Lactobacillus acidophilus/lactobacillus bulgaricus/streptococcus thermophilus 56:08:00 149
Lactose 92:00:00 208
Lamictal chewableTab 5mg 2240115 GLA A25
Lamictal Tab 100mg 2142104 GLA A25
Lamictal Tab 150mg 2142112 GLA A25
Lamictal Tab 25mg 2142082 GLA A25
LAMISIL Crm/Cr. Top 1% 02031094 NVR 84:04:08 184
Lamisil Tab 250 mg 2031116 SAN A37
Lamivudine 08:18:00 21
Lamivudine A25
Lamotrigene A25
LANOXIN Tab/Co. Orl 0.0625mg 02242321 VCO 24:04:00 52
LANOXIN Tab/Co. Orl 0.25mg 02242323 VCO 24:04:00 52
LANOXIN Liq/Liq Orl 0.05mg 02242320 VCO 24:04:00 52
LANOXIN Tab/Co. Orl 0.125mg 02242322 VCO 24:04:00 52
Lansoprazole A25
LANVIS Tab/Co. Orl 40mg 00282081 GSK 10:00:00 32
LARGACTIL Dps/Gttes Orl 20mg 01929976 ROP 28:16:08 108
LARGACTIL Dps/Gttes Orl 40mg 01929992 ROP 28:16:08 109
LARGACTIL Liq/Liq Orl 5mg 01929968 ROP 28:16:08 109
LARGACTIL Sup/Supp. Rt 100mg 01930001 ROP 28:16:08 109
LASIX Tab/Co. Orl 40mg 02224704 AVE 40:28:00 129
LASIX Tab/Co. Orl 20mg 02224690 AVE 40:28:00 129
LASIX Liq/Liq Orl 10mg 02224720 AVE 40:28:00 129
LASIX (DISC/NON DISP Jan 1/04) Tab/Co. Orl 80mg 02224712 AVE 40:28:00 130
LASIX SPECIAL Tab/Co. Orl 500mg 02224755 AVE 40:28:00 130
Latanoprost 52:36:00 146
Latanoprost A26
LCD (coal tar solution) (compounds) A10
LECTOPAM Tab/Co. Orl 6mg 00518131 HLR 28:24:08 119
LECTOPAM Tab/Co. Orl 3mg 00518123 HLR 28:24:08 119
LECTOPAM Tab/Co. Orl 1.5mg 00682314 HLR 28:24:08 119
LESCOL Cap/Caps Orl 40mg 02061570 NVR 24:06:00 65
LESCOL Cap/Caps Orl 20mg 02061562 NVR 24:06:00 65
Leucovorin calcique 92:00:00 208
LEUCOVORIN CALCIUM Tab/Co. Orl 5mg 02170493 WAY 92:00:00 208
Leucovorin Calcium 92:00:00 208
LEUKERAN Tab/Co. Orl 2mg 00004626 GSK 10:00:00 28
Leuprolide A26
Leuprolide (acétate de) 10:00:00 30
Leuprolide Acetate 10:00:00 30
Levamisole (chlorhydrate de) 92:00:00 208
Levamisole Hydrochloride 92:00:00 208
LEVOBUNOLOL Liq/Liq Oph 0.5% 02231715 RIP 52:36:00 147
LEVOBUNOLOL Liq/Liq Oph 0.25% 02231714 RIP 52:36:00 147
Lévobunolol (chlorhydrate de) 52:36:00 147
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Levobunolol Hydrochloride 52:36:00 147
Levobunolol Hydrochloride/Dipivefrin Hydrochloride 52:36:00 147
Levobunolol Hydrochloride/Dipivéfrine (chlorhydrate de) 52:36:00 147
Levocabastine 52:36:00 147
Lévocabastine 52:36:00 147
Lévodopa/bensérazide (chlorhydrate de) 92:00:00 208
Levodopa/Benserazide Hydrochloride 92:00:00 208
Levodopa/Carbidopa 28:92:00 126
Lévodopa/carbidopa 28:92:00 126
Lévonogestrel 68:12:00 166
Lévonogestrel/éthinylestradiol 68:12:00 166
Lévonogestrel/lévonogestrel/lévonogestrel/éthinylestradiol/éthinylestradiol/éthinylestradiol 68:12:00 167
Levonorgestrel 68:12:00 166
Levonorgestrel 68:32:00 174
Lévonorgestrel 68:32:00 174
Levonorgestrel/Ethinyl Estradiol 68:12:00 166
Levonorgestrel/Levonorgestrel/Levonorgestrel/Ethinyl Estradiol/Ethinyl Estradiol/Ethinyl Estradiol 68:12:00 167
Lévothyroxine sodique 68:36:04 175
Levothyroxine Sodium 68:36:04 175
LIBRAX Cap/Caps Orl 5mg/2.5mg 00115630 ICN 12:08:08 34
LIDEMOL Crm/Cr. Top 0.05% 02163152 MDS 84:06:00 190
LIDEX Ont/Ont Top 0.05% 02161966 MDS 84:06:00 190
LIDEX Crm/Cr. Top 0.05% 02161923 MDS 84:06:00 190
LIN PRAVASTATIN Tab/Co. Orl 10mg 02237373 LON 24:06:00 66
LIN PRAVASTATIN Tab/Co. Orl 40mg 02237375 LON 24:06:00 66
LIN-AMOX Pws/Pds. Orl 25mg 02181509 LON 08:12:16 12
LIN-AMOX Pws/Pds. Orl 50mg 02181517 LON 08:12:16 12
LIN-AMOX Cap/Caps Orl 250mg 02181487 LON 08:12:16 12
LIN-AMOX Cap/Caps Orl 500mg 02181495 LON 08:12:16 12
LIN-BUSPIRONE Tab/Co. Orl 10mg 02176122 LON 28:24:92 124
Lindane 84:04:12 185
Linezolid A27
LIN-MEGESTROL Tab/Co. Orl 160mg 02176106 LON 10:00:00 31
LIN-MEGESTROL Tab/Co. Orl 40mg 02176092 LON 10:00:00 30
LIN-NEFAZODONE Tab/Co. Orl 100mg 02237398 LON 28:16:04 104
LIN-NEFAZODONE Tab/Co. Orl 150mg 02237399 LON 28:16:04 104
LIN-NEFAZODONE Tab/Co. Orl 200mg 02237400 LON 28:16:04 104
LIN-PRAVASTATIN Tab/Co. Orl 20mg 02237374 LON 24:06:00 66
LIN-SOTALOL Tab/Co. Orl 160mg 02170841 LON 24:04:00 61
LIORESAL Tab/Co. Orl 10mg 00455881 NVR 12:20:00 41
LIORESAL D.S. Tab/Co. Orl 20mg 00636576 NVR 12:20:00 41
Liothyronine sodique 68:36:04 176
Liothyronine Sodium 68:36:04 176
Lipase/Amylase/Protease 56:16:00 150
Lipase/amylase/Protéase 56:16:00 150
LIPIDIL MICRO Cap/Caps Orl 200mg 02146959 FOU 24:06:00 64
LIPIDIL SUPRA Tab/Co. Orl 160mg 02241602 FOU 24:06:00 64
LIPITOR Tab/Co. Orl 20mg 02230713 PFI 24:06:00 63
LIPITOR Tab/Co. Orl 10mg 02230711 PFI 24:06:00 63
LIPITOR Tab/Co. Orl 40mg 02230714 PFI 24:06:00 63
LIPITOR Tab/Co. Orl 80mg 02243097 PFI 24:06:00 63
Lipolytic Enzyme 56:16:00 151
Lipolytic Enzyme/Amylase/Protease 56:16:00 151
Lipolytic Enzyme/Bile Salts/Cellulase/Amylase/Protease 56:16:00 151
Lipolytic Enzyme/Cellulase/Protease 56:16:00 151
Lisinopril 24:04:00 56
LITHANE Cap/Caps Orl 300mg 00406775 PFI 28:28:00 126
LITHANE Cap/Caps Orl 150mg 02013231 PFI 28:28:00 126
Lithium (carbonate de) 28:28:00 126
Lithium Carbonate 28:28:00 126
LIVOSTIN Sus/Susp. Oph 0.5mg 02131625 NVO 52:36:00 147
LOCACORTEN-VIOFORM Dps/Gttes Ot 1%/0.02% 00074454 PAL 52:08:00 141
LOCACORTEN-VIOFORM Crm/Cr. Top 3%/0.02% 00074462 PAL 84:06:00 192
LOESTRIN 1.5/30 (21) Tab/Co. Orl 1.5mg/0.03mg 00297143 PFI 68:12:00 167
LOESTRIN 1.5/30 (28) Tab/Co. Orl 1.5mg/0.03mg 00353027 PFI 68:12:00 167
LOMOTIL Tab/Co. Orl 2.5mg/0.025mg 00036323 PCA 56:08:00 149
LONITEN Tab/Co. Orl 10mg 00514500 PCA 24:08:00 70
LONITEN Tab/Co. Orl 2.5mg 00514497 PCA 24:08:00 70
LOPERACAP Tab/Co. Orl 2mg 02228343 ICN 56:08:00 150
Lopéramide (chlorhydrate de) 56:08:00 150
Loperamide Hydrochloride 56:08:00 150
LOPID Cap/Caps Orl 300mg 00599026 PFI 24:06:00 65
LOPID Tab/Co. Orl 600mg 00659606 PFI 24:06:00 65
LOPRESOR (COATED) Tab/Co. Orl 50mg 00397423 NVR 24:04:00 57
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LOPRESOR (COATED) Tab/Co. Orl 100mg 00397431 NVR 24:04:00 57
LOPROX Crm/Cr. Top 1% 02221802 YYY 84:04:08 182
LOPROX Lot/Lot Top 1% 02221810 YYY 84:04:08 182
Loratadine 04:00:00 1
Lorazepam 28:24:08 121
Lorazépam 28:24:08 121
Losartan A27
Losec Tab 20 mg 846503 AST A30
LOTENSIN Tab/Co. Orl 20mg 00885851 NVR 24:08:00 67
LOTENSIN Tab/Co. Orl 10mg 00885843 NVR 24:08:00 67
LOTENSIN Tab/Co. Orl 5mg 00885835 NVR 24:08:00 67
LOTRIDERM Crm/Cr. Top 1%/0.05% 00611174 SCH 84:04:08 182
Lovastatin 24:06:00 65
Lovastatine 24:06:00 65
LOVENOX Liq/Liq Sc 100mg 02236564 AVE 20:12:04 46
LOVENOX Liq/Liq Sc 100mg 02236883 AVE 20:12:04 46
LOVENOX Liq/Liq Sc 100mg 02012472 AVE 20:12:04 46
LOVENOX Liq/Liq Sc 100mg 02236564 AVE 20:12:04 46
LOXAPAC (DISC/NON DISP Apr 17/04) Tab/Co. Orl 25mg 02170132 WAY 28:16:08 112
LOXAPAC (DISC/NON DISP July 1/04) Tab/Co. Orl 5mg 02170019 WAY 28:16:08 112
LOXAPAC (DISC/NON DISP June 12/03) Tab/Co. Orl 50mg 02170035 WAY 28:16:08 112
LOXAPAC (DISC/NON DISP Mar 1/04) Tab/Co. Orl 10mg 02170027 WAY 28:16:08 112
LOXAPAC CONC (DISC/NON DISP Nov 28/03) Liq/Liq Orl 25mg 02170000 WAY 28:16:08 112
Loxapine 28:16:08 112
Loxapine (succinate de) 28:16:08 112
Loxapine Succinate 28:16:08 112
LOZIDE Tab/Co. Orl 2.5mg 00564966 SEV 40:28:00 130
LUDIOMIL (DISC/NON DISP Feb 28/04) Tab/Co. Orl 10mg 00641855 NVR 28:16:04 103
LUDIOMIL (DISC/NON DISP Jan 1/04) Tab/Co. Orl 75mg 00360511 PMS 28:16:04 103
LUDIOMIL (DISC/NON DISP June 30/03) Tab/Co. Orl 50mg 00360503 NVR 28:16:04 103
LUPRON Liq/Liq Sc 5mg 00727695 ABB 10:00:00 30
LUPRON DEPOT Pws/Pds. Im 30mg 02239833 ABB 10:00:00 30
LUPRON DEPOT Pws/Pds. Im 7.5mg 00836273 ABB 10:00:00 30
LUPRON DEPOT Pws/Pds. Im 22.5mg 02230248 ABB 10:00:00 30
Lupron Depot Inj 11.25mg 2239834 ABB A27
Lupron Depot Inj 3.75mg 884502 ABB A27
Lupron Depot Inj 7.5mg 836273 ABB A26
Lupron Inj 5mg 727695 ABB A26
LUVOX Tab/Co. Orl 100mg 01919369 SPH 28:16:04 102
LUVOX Tab/Co. Orl 50mg 01919342 SPH 28:16:04 102
LYDERM Gel/Gel Top 0.05% 02236997 OPM 84:06:00 190
LYDERM Crm/Cr. Top 0.05% 00716863 OPM 84:06:00 190
LYDERM Ont/Ont Top 0.05% 02236996 OPM 84:06:00 190
M.O.S. "1" Syr/Sir. Orl 1mg 00486582 ICN 28:08:08 87
M.O.S. "10" Tab/Co. Orl 10mg 00690198 ICN 28:08:08 87
M.O.S. "10" Syr/Sir. Orl 10mg 00632503 ICN 28:08:08 87
M.O.S. "20" Tab/Co. Orl 20mg 00690201 ICN 28:08:08 87
M.O.S. "20" CONC Syr/Sir. Orl 20mg 00632481 ICN 28:08:08 87
M.O.S. "40" Tab/Co. Orl 40mg 00690228 ICN 28:08:08 87
M.O.S. "5" Syr/Sir. Orl 5mg 00514217 ICN 28:08:08 87
M.O.S. "50" Syr/Sir. Orl 50mg 00690236 ICN 28:08:08 87
M.O.S. "60" Tab/Co. Orl 60mg 00690244 ICN 28:08:08 87
M.O.S. SR Srt/Co.L.C. Orl 60mg 00776203 ICN 28:08:08 87
M.O.S. SR Srt/Co.L.C. Orl 30mg 00776181 ICN 28:08:08 87
MAALOX TC Sus/Susp. Orl 120mg/60mg 02162369 NNC 56:04:00 149
MACROBID Cap/Caps Orl 100mg 02063662 PGA 08:36:00 26
MACRODANTIN Cap/Caps Orl 50mg 01997637 PGA 08:36:00 26
MANDELAMINE Tab/Co. Orl 500mg 00499013 PFI 08:36:00 26
MANERIX Tab/Co. Orl 150mg 00899356 HLR 28:16:04 104
MANERIX Tab/Co. Orl 300mg 02166747 HLR 28:16:04 104
Maprotiline (chlorhydrate de) 28:16:04 103
Maprotiline Hydrochloride 28:16:04 103
MARVELON (21) Tab/Co. Orl 0.15mg/0.03mg 02042487 ORG 68:12:00 166
MARVELON (28) Tab/Co. Orl 0.15mg/0.03mg 02042479 ORG 68:12:00 166
MATULANE Cap/Caps Orl 50mg 00012750 QGT 10:00:00 31
MAXIDEX Dps/Gttes Oph 0.1% 00042560 ALC 52:08:00 139
MAXIDEX Ont/Ont Oph 0.1% 00042579 ALC 52:08:00 139
MAXITROL Sus/Susp. Oph 6000unit/3.5mg/1mg 00042676 ALC 52:04:04 137
Mebendazole 08:08:00 3
Mébendazole 08:08:00 3
Méclizine (chlorhydrate de) 56:22:00 152
Meclizine Hydrochloride 56:22:00 152
Meclizine Powder (compounds) A10
MED GLYBE Tab/Co. Orl 2.5mg 02084341 MED 68:20:20 172
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MED GLYBE Tab/Co. Orl 5mg 02085887 MED 68:20:20 172
MED-BACLOFEN Tab/Co. Orl 20mg 02084457 MED 12:20:00 41
MED-BACLOFEN Tab/Co. Orl 10mg 02084449 MED 12:20:00 41
Medrogestone 68:32:00 174
Médrogestone 68:32:00 174
MEDROL Tab/Co. Orl 16mg 00036129 PCA 68:04:00 163
MEDROL Tab/Co. Orl 4mg 00030988 PCA 68:04:00 163
Médroxyprogestérone (acétate de) 68:32:00 175
Medroxyprogesterone Acetate 68:32:00 175
MED-SALBUTAMOL Liq/Liq Inh 1mg/ml 02237414 MED 12:12:00 38
MED-TAMOXIFEN Tab/Co. Orl 20mg 02084430 MED 10:00:00 32
MED-TAMOXIFEN Tab/Co. Orl 10mg 02084422 MED 10:00:00 31
MED-TIMOLOL Dps/Gttes Oph 0.25% 02084317 MED 52:36:00 148
MED-TIMOLOL Dps/Gttes Oph 0.5% 02084325 MED 52:36:00 148
Mefenamic Acid 28:08:04 81
Méfénamique (acide) 28:08:04 81
MEFOXIN Pws/Pds. Im 1gm 00663697 FRS 08:12:07 9
MEGA SR IRON Cap/Caps Orl 45mg 00362727 KRI 20:04:04 44
MEGACE Tab/Co. Orl 40mg 00386391 BRI 10:00:00 30
MEGACE Tab/Co. Orl 160mg 00731323 BRI 10:00:00 31
Mégestrol (acétate de) 10:00:00 30
Megestrol Acetate 10:00:00 30
MELLARIL (DISC/NON DISP July 31/03) Sus/Susp. Orl 2mg 00027375 NVR 28:16:08 116
Meloxicam 28:08:04 81
Melphalan 10:00:00 31
Mépéridine (chlorhydrate de) 28:08:08 86
Meperidine Hydrochloride 28:08:08 86
Meprobamate 28:24:92 124
Méprobamate 28:24:92 124
MEPROBAMATE (DISC/NON DISP Mar 26/05) Tab/Co. Orl 400mg 00092738 DCL 28:24:92 124
Meprobamate/Acetylsalicylic Acid/Caffeine Citrate/Codeine Phosphate 28:08:92 93
Méprobamate/acide acétylsalicylique/caféine (citrate de)/codéine (phosphate de) 28:08:92 93
Mepron Sus 750mg/5ml 2217422 GLA A12
Mercaptopurine 10:00:00 31
MESASAL Ect/Co.Ent. Orl 500mg 01914030 GSK 56:40:00 153
M-ESLON Src/Capsl.C. Orl 10mg 02019930 AVE 28:08:08 88
M-ESLON Src/Capsl.C. Orl 30mg 02019949 AVE 28:08:08 88
M-ESLON Src/Capsl.C. Orl 60mg 02019957 AVE 28:08:08 88
M-ESLON Src/Capsl.C. Orl 100mg 02019965 AVE 28:08:08 88
M-ESLON 15 Src/Capsl.C. Orl 15mg 02177749 AVE 28:08:08 88
M-ESLON 200 Src/Capsl.C. Orl 200mg 02177757 AVE 28:08:08 89
Mésoridazine (bésylate de) 28:16:08 113
Mesoridazine Besylate 28:16:08 113
MESTINON Tab/Co. Orl 60mg 00869961 ICN 12:04:00 33
MESTINON SR Srt/Co.L.C. Orl 180mg 00869953 ICN 12:04:00 33
METFORMIN Tab/Co. Orl 500mg 02242794 ZYM 68:20:92 173
METFORMIN Tab/Co. Orl 850mg 02242793 ZYM 68:20:92 173
Metformin Hydrochloride 68:20:92 173
Metformine (chlorhydrate de) 68:20:92 173
Methazolamide 52:10:00 142
Méthazolamide 52:10:00 142
Méthénamine (mandélate de) 08:36:00 26
Methenamine Mandelate 08:36:00 26
Methimazole 68:36:08 177
Méthimazole 68:36:08 177
Methocarbamol 12:20:00 42
Méthocarbamol 12:20:00 42
Methocarbamol/Acetylsalicylic Acid/Codeine Phosphate 12:20:00 42
Méthocarbamol/acide acétylsalicylique/codéine (phosphate de) 12:20:00 42
METHOTREXATE Tab/Co. Orl 2.5mg 02182963 APX 10:00:00 31
METHOTREXATE Tab/Co. Orl 2.5mg 02170698 WAY 10:00:00 31
Méthotrexate sodique 10:00:00 31
Methotrexate Sodium 10:00:00 31
Méthotriméprazine (chlorhydrate de) 28:24:92 125
Méthotriméprazine (maléate de) 28:24:92 125
Methotrimeprazine Hydrochloride 28:24:92 125
Methotrimeprazine Maleate 28:24:92 125
Methoxsalen 84:50:00 197
Méthoxsalène 84:50:00 197
Methsuximide 28:12:20 96
Méthsuximide 28:12:20 96
Methyldopa 24:08:00 69
Méthyldopa 24:08:00 69
Methyldopa/Hydrochlorothiazide 24:08:00 70
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Méthyldopa/hydrochlorothiazide 24:08:00 70
Méthylphénidate (chlorhydrate de) 28:20:00 118
Methylphenidate Hydrochloride 28:20:00 118
Methylprednisolone 68:04:00 163
Méthylprednisolone 68:04:00 163
Méthylprednisolone (acétate de) 68:04:00 163
Méthylprednisolone (acétate de)/lidocaane (chlorhydrate de) 68:04:00 163
Méthylprednisolone (succinate sodique de) 68:04:00 163
Methylprednisolone Acetate 68:04:00 163
Methylprednisolone Acetate/Lidocaine Hydrochloride 68:04:00 163
Methylprednisolone Sodium Succinate 68:04:00 163
Methysergide Bimaleate 12:16:00 40
Méthysergine (bimaléate de) 12:16:00 40
METOCLOPRAMIDE Liq/Liq Im 5mg 02185431 SIL 56:40:00 155
Métoclopramide (chlorhydrate de) 56:40:00 155
Metoclopramide Hydrochloride 56:40:00 155
Metolazone 40:28:00 130
Métolazone 40:28:00 130
Métoprolol (tartrate de) 24:04:00 57
Metoprolol Tartrate 24:04:00 57
METROCREAM Crm/Cr. Top 0.75% 02226839 GAC 84:04:16 185
METROGEL Gel/Gel Top 0.75% 02092832 GAC 84:04:16 185
Metronidazole 08:40:00 26
Metronidazole 84:04:16 185
Métronidazole 08:40:00 26
Métronidazole 84:04:16 185
MEVACOR Tab/Co. Orl 40mg 00795852 FRS 24:06:00 66
MEVACOR Tab/Co. Orl 20mg 00795860 FRS 24:06:00 65
Mexilétine (chlorhydrate de) 24:04:00 57
Mexiletine Hydrochloride 24:04:00 57
MEXITIL (DISC/NON DISP Aug 13/03) Cap/Caps Orl 100mg 00599956 BOE 24:04:00 57
MEXITIL (DISC/NON DISP Aug 13/03) Cap/Caps Orl 200mg 00599964 BOE 24:04:00 57
Miacalcin Nasal Spray 200 IU 2240775 NVR A14
Micardis Tab 40mg 2240769 BOE A36
Micardis Tab 80mg 2240770 BOE A36
MICATIN Crm/Cr. Top 2% 02085852 MCL 84:04:08 183
Miconazole (nitrate de) 84:04:08 183
Miconazole (nitrate de)/miconazole (nitrate de) 84:04:08 183
Miconazole Nitrate 84:04:08 183
Miconazole Nitrate/Miconazole Nitrate 84:04:08 183
MICRO-K Src/Capsl.C. Orl 600mg 02042304 WAY 40:12:00 128
MICRO-K 10 (DISC/NON DISP Dec 12/04) Src/Capsl.C. Orl 750mg 02042312 WAY 40:12:00 128
MICRONOR (28) Tab/Co. Orl 0.35mg 00037605 JAN 68:12:00 167
MIDAMOR Tab/Co. Orl 5mg 00487805 FRS 40:28:10 131
MIGRANAL Liq/Liq Nas 4mg/ml 02228947 NVR 12:16:00 39
MINESTRIN 1/20 (21) Tab/Co. Orl 20mcg/1mg 00315966 PFI 68:12:00 166
MINESTRIN 1/20 (28) Tab/Co. Orl 20mcg/1mg 00343838 PFI 68:12:00 166
MINIPRESS Tab/Co. Orl 5mg 00560979 PFI 24:08:00 72
MINIPRESS Tab/Co. Orl 2mg 00560960 PFI 24:08:00 72
MINIPRESS Tab/Co. Orl 1mg 00560952 PFI 24:08:00 71
MINITRAN Pth/Pth Trd 0.2mg 02162806 RIK 24:12:00 74
MINITRAN Pth/Pth Trd 0.4mg 02163527 RIK 24:12:00 74
MINITRAN Pth/Pth Trd 0.6mg 02163535 RIK 24:12:00 75
MINOCIN Cap/Caps Orl 100mg 02173506 STI 08:12:24 17
MINOCIN Cap/Caps Orl 50mg 02173514 STI 08:12:24 17
MINOCYCLINE Cap/Caps Orl 100mg 02239982 IVX 08:12:24 17
Minocycline (chlorhydrate de) 08:12:24 17
Minocycline Hydrochloride 08:12:24 17
MIN-OVRAL (21) Tab/Co. Orl 0.15mg/0.03mg 02042320 WAY 68:12:00 166
MIN-OVRAL (28) Tab/Co. Orl 0.15mg/0.03mg 02042339 WAY 68:12:00 166
Minoxidil 24:08:00 70
MIOCARPINE (DISC/NON DISP Feb 4/04) Dps/Gttes Oph 6% 02133334 NVO 52:20:00 144
MIOCARPINE (DISC/NON DISP July 3/04) Dps/Gttes Oph 4% 02134896 NVO 52:20:00 143
MIOCARPINE (DISC/NON DISP Nov 23/03) Dps/Gttes Oph 2% 02134888 NVO 52:20:00 143
MIOCARPINE (DISC/NON DISP Nov 23/03) Dps/Gttes Oph 1% 02134861 NVO 52:20:00 143
MIRAPEX Tab/Co. Orl 0.25mg 02237145 BOE 92:00:00 209
MIRAPEX Tab/Co. Orl 1mg 02237146 BOE 92:00:00 209
MIRAPEX Tab/Co. Orl 1.5mg 02237147 BOE 92:00:00 209
MIRENA Ins/Ins Vag 52mg 02243005 BEX 68:32:00 174
Mirtazapine 28:16:04 103
Misoprostol 56:40:00 155
MOBICOX Tab/Co. Orl 7.5mg 02242785 BOE 28:08:04 81
MOBICOX Tab/Co. Orl 15mg 02242786 BOE 28:08:04 81
Moclobemide 28:16:04 103
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Moclobémide 28:16:04 103
MODECATE Liq/Liq Im 25mg 00349917 BRI 28:16:08 110
MODECATE CONC Liq/Liq Im 100mg 00755575 BRI 28:16:08 110
MODITEN (DISC/NON DISP Jan 1/05) Tab/Co. Orl 10mg 00582514 BRI 28:16:08 111
MODITEN ENANTHATE (DISC/NON DISP Jan 16/05) Liq/Liq Im 25mg 00029173 BRI 28:16:08 110
MODULON Tab/Co. Orl 200mg 00803499 AXC 56:40:00 158
MODULON (DISC/NON DISP Aug 19/04) Tab/Co. Orl 100mg 00587869 AXC 56:40:00 158
MODURET Tab/Co. Orl 5mg/50mg 00487813 FRS 40:28:10 131
MOGADON Tab/Co. Orl 10mg 00511536 ICN 28:24:08 122
MOGADON Tab/Co. Orl 5mg 00511528 ICN 28:24:08 122
MONAZOLE 7 (DISC/NON DISP Sept 5/03) Crm/Cr. Vag 2% 02219476 TLC 84:04:08 183
MONISTAT 3 DUAL PAK Crm/Cr. Vag 1200mg/2% 02126249 MCL 84:04:08 183
MONISTAT 7 Crm/Cr. Vag 2% 02084309 MCL 84:04:08 183
MONISTAT DERM Crm/Cr. Top 2% 02126567 MCL 84:04:08 183
MONISTAT-3 Sup/Supp. Vag 400mg 02126605 MCL 84:04:08 183
MONISTAT-7 Sup/Supp. Vag 100mg 02084295 MCL 84:04:08 183
MONITAN Tab/Co. Orl 400mg 02036444 WAY 24:04:00 49
MONITAN Tab/Co. Orl 100mg 02036290 WAY 24:04:00 49
MONITAN Tab/Co. Orl 200mg 02036436 WAY 24:04:00 49
MONOCOR Tab/Co. Orl 5mg 02241148 BVL 24:04:00 50
MONOCOR Tab/Co. Orl 10mg 02241149 BVL 24:04:00 50
Monurol Sachets 1 gram 2240335 PFR A22
Morphine (chlorhydrate de) 28:08:08 87
Morphine (sulfate de) 28:08:08 87
MORPHINE HP 25 Liq/Liq Im 25mg 00676411 SIL 28:08:08 88
MORPHINE HP 50 Liq/Liq Im 50mg 00617288 SIL 28:08:08 88
Morphine Hydrochloride 28:08:08 87
MORPHINE SULFATE Liq/Liq Im 10mg 00850322 ABB 28:08:08 88
MORPHINE SULFATE Liq/Liq Im 50mg 02137267 ABB 28:08:08 88
MORPHINE SULFATE Liq/Liq Im 15mg 00850330 ABB 28:08:08 88
MORPHINE SULFATE Liq/Liq Im 10mg 00392588 SIL 28:08:08 88
MORPHINE SULFATE Liq/Liq Im 15mg 00392561 SIL 28:08:08 88
Morphine Sulfate 28:08:08 87
MOTILIDONE (DISC/NON DISP Feb 7/04) Tab/Co. Orl 10mg 02230473 TCH 56:40:00 155
MOTILIUM (DISC/NON DISP Jan 15/04) Tab/Co. Orl 10mg 00855820 JAN 56:40:00 155
MOTRIN Tab/Co. Orl 600mg 00484911 MCL 28:08:04 79
MOTRIN (DISC/NON DISP May 14/04) Tab/Co. Orl 400mg 00364142 MCL 28:08:04 79
MOTRIN (DISC/NON DISP May 14/04) Tab/Co. Orl 300mg 00327794 MCL 28:08:04 79
MS CONTIN Srt/Co.L.C. Orl 30mg 02014297 PFR 28:08:08 89
MS CONTIN Srt/Co.L.C. Orl 15mg 02015439 PFR 28:08:08 89
MS CONTIN Srt/Co.L.C. Orl 60mg 02014300 PFR 28:08:08 89
MS CONTIN Srt/Co.L.C. Orl 100mg 02014319 PFR 28:08:08 89
MS CONTIN Srt/Co.L.C. Orl 200mg 02014327 PFR 28:08:08 89
MS CONTIN Sup/Supp. Rt 30mg 02146827 PFR 28:08:08 89
MS CONTIN Sup/Supp. Rt 60mg 02145944 PFR 28:08:08 90
MS CONTIN Sup/Supp. Rt 100mg 02145952 PFR 28:08:08 90
MS CONTIN Sup/Supp. Rt 200mg 02145960 PFR 28:08:08 90
MS.IR Tab/Co. Orl 30mg 02014254 PFR 28:08:08 90
MS.IR Tab/Co. Orl 20mg 02014238 PFR 28:08:08 90
MS.IR Tab/Co. Orl 5mg 02014203 PFR 28:08:08 90
MS.IR Tab/Co. Orl 10mg 02014211 PFR 28:08:08 90
MS.IR Sup/Supp. Rt 30mg 02014173 PFR 28:08:08 89
MS.IR Sup/Supp. Rt 20mg 02014262 PFR 28:08:08 89
MS.IR Sup/Supp. Rt 10mg 02014246 PFR 28:08:08 89
Multivitamin 88:28:00 203
Multivitamines 88:28:00 203
Mupirocin 84:04:04 181
Mupirocine 84:04:04 181
MURO 128 Dps/Gttes Oph 5% 00750824 BSH 52:36:00 147
MURO 128 Ont/Ont Oph 5% 00750816 BSH 52:36:00 148
Mycobutin Cap 150mg 2063786 ADI A34
MYCOSTATIN Crm/Cr. Top 100000unit 00029092 BRI 84:04:08 183
MYCOSTATIN Crm/Cr. Vag 25000unit 00295973 BRI 84:04:08 183
MYCOSTATIN  (DISC/NON DISP Jan 1/04) Ont/Ont Top 100000unit 00029556 BRI 84:04:08 184
MYCOSTATIN ORAL Sus/Susp. Orl 100000unit 00248169 BRI 08:12:04 5
MYLERAN Tab/Co. Orl 2mg 00004618 GSK 10:00:00 28
MYOCHRYSINE Liq/Liq Im 10mg 01927620 AVE 60:00:00 159
MYOCHRYSINE Liq/Liq Im 25mg 01927612 AVE 60:00:00 159
MYOCHRYSINE Liq/Liq Im 50mg 01927604 AVE 60:00:00 159
MYSOLINE Tab/Co. Orl 250mg 02042355 DRH 28:12:04 94
Nabilone 56:22:00 152
Nadolol 24:04:00 58
NADOPEN V Tab/Co. Orl 300mg 00018740 LIH 08:12:16 15
Nadroparin Calcium 20:12:04 46
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Nadroparine calcique 20:12:04 46
Nafarelin A27
NALCROM Cap/Caps Orl 100mg 00500895 AVE 92:00:00 210
NALFON (DISC/NON DISP July 1/04) Tab/Co. Orl 600mg 00345504 LIL 28:08:04 78
Nalidixic Acid 08:22:00 25
Nalidixique (acide) 08:22:00 25
Naltrexone A28
Nandrolone Decanoate 68:08:00 165
NAPROSYN Tab/Co. Orl 500mg 02162490 HLR 28:08:04 82
NAPROSYN Sus/Susp. Orl 25mg 02162431 HLR 28:08:04 81
NAPROSYN (DISC/NON DISP Aug 30/04) Sup/Supp. Rt 500mg 02162458 HLR 28:08:04 81
NAPROSYN (DISC/NON DISP Nov 15/03) Tab/Co. Orl 250mg 02162474 HLR 28:08:04 82
Naproxen 28:08:04 81
Naratriptan A28
NARDIL Tab/Co. Orl 15mg 00476552 PFI 28:16:04 105
NAVANE Cap/Caps Orl 2mg 00024430 PFI 28:16:08 116
NAVANE Cap/Caps Orl 10mg 00024457 PFI 28:16:08 116
NAVANE Cap/Caps Orl 5mg 00024449 PFI 28:16:08 116
NEBCIN Liq/Liq Im 40mg 00325449 LIL 08:12:02 4
Nédocromil sodique 92:00:00 209
Nedocromil Sodium 92:00:00 209
Nefazodone Hydrochloride 28:16:04 104
Nefazodone hydrochloride 28:16:04 104
NEGGRAM Tab/Co. Orl 500mg 02017687 SNS 08:22:00 25
NEO-CORTEF (DISC/NON DISP Jan 1/04) Ont/Ont Top 1%/0.5% 00194913 PCA 84:04:04 181
NEO-CORTEF (DISC/NON DISP Jan 1/04) Ont/Ont Top 0.5%/0.5% 00194891 PCA 84:04:04 181
NEO-FER Cap/Caps Orl 300mg 00482064 NEO 20:04:04 43
NEO-MEDROL (DISC/NON DISP Jan 1/04) Ont/Ont Top 5mg/2.5mg 00194867 PCA 84:04:04 181
NEO-MEDROL ACNE Lot/Lot Top 100mg/50mg/2.5mg/2.5mg 00195057 PCA 84:06:00 186
Neomycin Sulphate/Bacitracin Zinc/Glycine/Cysteine/Dl-Threonine 84:04:04 181
Neomycin Sulphate/Methylprednisolone Acetate 84:04:04 181
Néomycine (sulfate de)/bacitracine/glycine/cystéine/dl-thréonine 84:04:04 181
Néomycine (sulfate de)/méthylprednisolone (acétate de) 84:04:04 181
NEORAL Cap/Caps Orl 100mg 02150670 NVR 92:00:00 207
NEORAL Cap/Caps Orl 25mg 02150689 NVR 92:00:00 207
NEORAL Liq/Liq Orl 100mg 02150697 NVR 92:00:00 207
NEORAL Cap/Caps Orl 50mg 02150662 NVR 92:00:00 207
NEORAL Cap/Caps Orl 10mg 02237671 NVR 92:00:00 206
NEOSPORIN Liq/Liq Urh 200000unit/40mg 00666157 GSK 08:12:28 18
NEO-ZOL Crm/Cr. Top 1% 00874043 NEO 84:04:08 182
NEPTAZANE (DISC/NON DISP May 27/04) Tab/Co. Orl 50mg 02238071 WAY 52:10:00 142
NERISALIC OILY Crm/Cr. Top 3%/0.02% 02028719 STI 84:06:00 193
NERISONE Crm/Cr. Top 0.1% 00587826 STI 84:06:00 189
NERISONE Ont/Ont Top 0.1% 00587834 STI 84:06:00 189
NERISONE OILY Crm/Cr. Top 0.1% 00587818 STI 84:06:00 189
NEULEPTIL Cap/Caps Orl 20mg 01926764 ERF 28:16:08 113
NEULEPTIL Cap/Caps Orl 5mg 01926780 ERF 28:16:08 113
NEULEPTIL Dps/Gttes Orl 10mg 01926756 ERF 28:16:08 113
NEULEPTIL (DISC/NON DISP June 13/04) Cap/Caps Orl 10mg 01926772 ERF 28:16:08 113
NEUPOGEN Liq/Liq Iv 0.3mg 01968017 AGA 20:16:00 48
NEUPOGEN (1.6 mL size only) Liq/Liq Iv 0.3mg 00999001 AGA 20:16:00 48
Neupogen Inj 300mcg 1968017 AGA A20
Neupogen Inj 480mcg 999001 AGA A20
Neurontin Cap 100mg 2084260 PDA A22
Neurontin Cap 300mg 2084279 PDA A22
Neurontin Cap 400mg 2084287 PDA A22
Nicoumalone 20:12:04 46
Nifedipine 24:04:00 58
Nifédipine 24:04:00 58
NIFEDIPINE PA Tab/Co. Orl 10mg 02154390 SCN 24:04:00 59
NIFEDIPINE PA Tab/Co. Orl 20mg 02154404 SCN 24:04:00 59
NILSTAT Ont/Ont Top 100000unit 02194228 TCH 84:04:08 184
NILSTAT Tab/Co. Vag 100000unit 02194171 TCH 84:04:08 184
NILSTAT ORAL Sus/Susp. Orl 100000unit 02194201 TCH 08:12:04 5
Nilutamide 10:10:00 32
Nilutamide A29
Nimodipine 24:12:00 74
NIMOTOP Cap/Caps Orl 30mg 02155923 BAY 24:12:00 74
NITRAZADON Tab/Co. Orl 5mg 02229654 ICN 28:24:08 122
NITRAZADON Tab/Co. Orl 10mg 02229655 ICN 28:24:08 122
Nitrazepam 28:24:08 122
Nitrazépam 28:24:08 122
NITRO-DUR Pth/Pth Trd 0.8mg 02011271 SCH 24:12:00 75
NITRO-DUR Pth/Pth Trd 0.2mg 01911910 SCH 24:12:00 74
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NITRO-DUR Pth/Pth Trd 0.6mg 01911929 SCH 24:12:00 75
NITRO-DUR Pth/Pth Trd 0.4mg 01911902 SCH 24:12:00 74
NITRO-DUR Pth/Pth Trd 0.3mg 02213370 SCH 24:12:00 74
Nitrofurantoin 08:36:00 26
Nitrofurantoïne 08:36:00 26
Nitroglycerin 24:12:00 74
Nitroglycérine 24:12:00 74
NITROL Ont/Ont Top 2% 01926454 PAL 24:12:00 74
NITROLINGUAL Aem/Aém Slg 0.4mg 02231441 AVE 24:12:00 74
NITRONG SR (DISC/NON DISP Jan 1/04) Srt/Co.L.C. Orl 2.6mg 01927809 AVE 24:12:00 75
NITROSTAT Slt/Co.S.L. Slg 0.6mg 00037621 PFI 24:12:00 75
NITROSTAT Slt/Co.S.L. Slg 0.3mg 00037613 PFI 24:12:00 75
NIX CREME Crm/Cr. Top 10mg 00771368 CHC 84:04:12 185
NIX DERMAL Crm/Cr. Top 5% 02219905 GCH 84:04:12 185
NIZORAL Crm/Cr. Top 20mg 00703974 MCL 84:04:08 183
NIZORAL (DISC/NON DISP May 1/04) Tab/Co. Orl 200mg 00633836 MCL 08:12:04 5
NOLVADEX Tab/Co. Orl 10mg 02048477 AZE 10:00:00 31
NOLVADEX-D Tab/Co. Orl 20mg 02048485 AZE 10:00:00 32
Norethindrone 68:12:00 167
Noréthindrone 68:12:00 167
Norethindrone Acetate 68:32:00 175
Norethindrone acetate/Estradiol-17B A29
Norethindrone Acetate/Ethinyl Estradiol 68:12:00 167
Noréthindrone acetate/éthinylestradiol 68:12:00 167
Norethindrone/Ethinyl Estradiol 68:12:00 167
Noréthindrone/éthinylestradiol 68:12:00 167
Norethindrone/Mestranol 68:12:00 167
Noréthindrone/mestranol 68:12:00 167
Norethindrone/Norethindrone/Ethinyl Estradiol/Ethinyl Estradiol 68:12:00 168
Noréthindrone/noréthindrone/éthinylestradiol/éthinylestradiol 68:12:00 168
Norethindrone/Norethindrone/Norethindrone/Ethinyl Estradiol/Ethinyl Estradiol/Ethinyl Estradiol 68:12:00 168
Noréthindrone/noréthindrone/noréthindrone/éthinylestradiol 68:12:00 168
Noréthindrone/noréthindrone/noréthindrone/éthinylestradiol/éthinylestradiol/éthinylestradiol 68:12:00 168
NORFLEX Srt/Co.L.C. Orl 100mg 01966154 RIK 12:20:00 42
Norfloxacin 08:22:00 25
Norfloxacine 08:22:00 25
Norgestimate/Norgestimate/Norgestimate/Estradiol/Estradiol/Estradiol 68:12:00 168
Norgestimate/norgestimate/norgestimate/estradiol/estradiol/estradiol 68:12:00 168
NORITATE Crm/Cr. Top 1% 02156091 YYY 84:04:16 185
NORLUTATE (DISC/NON DISP Mar 10/05) Tab/Co. Orl 5mg 00023760 PFI 68:32:00 175
NOROXIN Tab/Co. Orl 400mg 00643025 FRS 08:22:00 25
NORPACE CR Srt/Co.L.C. Orl 150mg 02030810 SHI 24:04:00 55
NORPRAMIN Tab/Co. Orl 50mg 02099136 AVE 28:16:04 100
NORPRAMIN Tab/Co. Orl 25mg 02099128 AVE 28:16:04 100
NORPRAMIN (DISC/NON DISP July 1/03) Tab/Co. Orl 100mg 02103591 AVE 28:16:04 101
Nortriptyline (chlorhydrate de) 28:16:04 105
Nortriptyline Hydrochloride 28:16:04 105
NORVASC Tab/Co. Orl 5mg 00878928 PFI 24:04:00 50
NORVASC Tab/Co. Orl 10mg 00878936 PFI 24:04:00 50
Norvasc Tab 10mg 878936 PFI A12
Norvasc Tab 5mg 878928 PFI A12
NORVENTYL (DISC/NON DISP Apr 15/04) Cap/Caps Orl 10mg 02230361 ICN 28:16:04 105
NORVENTYL (DISC/NON DISP Apr 15/04) Cap/Caps Orl 25mg 02230362 ICN 28:16:04 105
NOVAHISTINE DM (DISC/NON DISP Mar 1/04) Syr/Sir. Orl 15mg/1.5mg 02103060 BUA 48:08:00 133
NOVAMILOR Tab/Co. Orl 5mg/50mg 01937219 NOP 40:28:10 131
NOVAMOXIN Pws/Pds. Orl 50mg 00452130 NOP 08:12:16 12
NOVAMOXIN Pws/Pds. Orl 25mg 00452149 NOP 08:12:16 12
NOVAMOXIN Cap/Caps Orl 250mg 00406724 NOP 08:12:16 12
NOVAMOXIN Cap/Caps Orl 500mg 00406716 NOP 08:12:16 12
NOVAMOXIN 250 Pws/Pds. Orl 50mg 01934163 NOP 08:12:16 12
NOVAMOXIN CHEW Tab/Co. Orl 125mg 02036347 NOP 08:12:16 12
NOVAMOXIN CHEW Tab/Co. Orl 250mg 02036355 NOP 08:12:16 13
NOVAMOXIN Sugar reduced granules Pws/Pds. Orl 25mg 01934171 NOP 08:12:16 12
NOVASEN Ect/Co.Ent. Orl 325mg 00216666 NOP 28:08:04 76
NOVASEN Ect/Co.Ent. Orl 650mg 00229296 NOP 28:08:04 76
NOVO-ACEBUTOLOL Tab/Co. Orl 100mg 02204517 NOP 24:04:00 49
NOVO-ACEBUTOLOL Tab/Co. Orl 200mg 02204525 NOP 24:04:00 49
NOVO-ACEBUTOLOL Tab/Co. Orl 400mg 02204533 NOP 24:04:00 49
NOVO-ALPRAZOL Tab/Co. Orl 0.25mg 01913484 NOP 28:24:08 119
NOVO-ALPRAZOL Tab/Co. Orl 0.5mg 01913492 NOP 28:24:08 119
NOVO-AMIODARONE Tab/Co. Orl 200mg 02239835 NOP 24:04:00 49
NOVO-AMPICILLIN Cap/Caps Orl 500mg 00020885 NOP 08:12:16 14
NOVO-AMPICILLIN Pws/Pds. Im 1gm 01933345 NOP 08:12:16 14
NOVO-AMPICILLIN Cap/Caps Orl 250mg 00020877 NOP 08:12:16 13
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NOVO-AMPICILLIN Pws/Pds. Im 500mg 00872652 NOP 08:12:16 14
NOVO-ATENOL Tab/Co. Orl 50mg 01912062 NOP 24:04:00 50
NOVO-ATENOL Tab/Co. Orl 100mg 01912054 NOP 24:04:00 50
NOVO-AZATHIOPRINE Tab/Co. Orl 50mg 02236819 NOP 92:00:00 206
NOVO-AZT (Disc/Non Disp Dec 12/04) Cap/Caps Orl 100mg 01953877 NOP 08:18:00 22
NOVO-BENZYDAMINE Liq/Liq Buc 0.15% 02229799 NOP 52:16:00 142
NOVO-BROMAZEPAM Tab/Co. Orl 3mg 02230584 NOP 28:24:08 119
NOVO-BROMAZEPAM Tab/Co. Orl 6mg 02230585 NOP 28:24:08 119
NOVO-BUSPIRONE Tab/Co. Orl 10mg 02231492 NOP 28:24:92 124
NOVO-CAPTORIL Tab/Co. Orl 25mg 01942972 NOP 24:04:00 51
NOVO-CAPTORIL Tab/Co. Orl 100mg 01942999 NOP 24:04:00 51
NOVO-CAPTORIL Tab/Co. Orl 50mg 01942980 NOP 24:04:00 51
NOVO-CAPTORIL Tab/Co. Orl 12.5mg 01942964 NOP 24:04:00 51
NOVO-CARBAMAZ Tab/Co. Orl 200mg 00782718 NOP 28:12:92 97
NOVO-CEFACLOR Cap/Caps Orl 250mg 02231691 NOP 08:12:06 6
NOVO-CEFACLOR Cap/Caps Orl 500mg 02231693 NOP 08:12:06 6
NOVO-CEFADROXIL Cap/Caps Orl 500mg 02235134 NOP 08:12:06 6
NOVO-CHLOROQUINE Tab/Co. Orl 250mg 00021261 NOP 08:20:00 22
NOVO-CHLORPROMAZINE Tab/Co. Orl 50mg 00232807 NOP 28:16:08 109
NOVO-CHLORPROMAZINE Tab/Co. Orl 25mg 00232823 NOP 28:16:08 109
NOVO-CHLORPROMAZINE Tab/Co. Orl 100mg 00232831 NOP 28:16:08 109
NOVO-CHLORPROMAZINE (DISC/NON DISP Feb 18/05) Tab/Co. Orl 10mg 00232157 NOP 28:16:08 109
NOVO-CHOLAMINE (regular 42 doses) Pws/Pds. Orl 4gm Can/boîte 02139189 NOP 24:06:00 64
NOVO-CHOLAMINE light Pws/Pds. Orl 4gm Packets/sachets 02139197 NOP 24:06:00 63
NOVO-CHOLAMINE light (42 doses) Pws/Pds. Orl 4gm Can/boîte 02139197 NOP 24:06:00 64
NOVO-CHOLAMINE regular Pws/Pds. Orl 4gm Packets/sachets 02139189 NOP 24:06:00 64
NOVO-CIMETINE Tab/Co. Orl 400mg 00603678 NOP 56:40:00 154
NOVO-CIMETINE Tab/Co. Orl 600mg 00603686 NOP 56:40:00 154
NOVO-CIMETINE Tab/Co. Orl 800mg 00663727 NOP 56:40:00 154
NOVO-CIMETINE Tab/Co. Orl 200mg 00582409 NOP 56:40:00 154
NOVO-CIMETINE Tab/Co. Orl 300mg 00582417 NOP 56:40:00 154
NOVO-CLINDAMYCIN Cap/Caps Orl 150mg 02241709 NOP 08:12:28 18
NOVO-CLONAZEPAM Tab/Co. Orl 0.5mg 02239024 NOP 28:12:08 95
NOVO-CLONAZEPAM Tab/Co. Orl 2mg 02239025 NOP 28:12:08 95
NOVO-CLONIDINE Tab/Co. Orl 0.2mg 02046148 NOP 24:08:00 68
NOVO-CLONIDINE Tab/Co. Orl 0.1mg 02046121 NOP 24:08:00 68
NOVO-CLOPAMINE Tab/Co. Orl 50mg 02130173 NOP 28:16:04 100
NOVO-CLOPAMINE Tab/Co. Orl 25mg 02130165 NOP 28:16:04 100
NOVO-CLOPATE Cap/Caps Orl 15mg 00628212 NOP 28:24:08 120
NOVO-CLOPATE Cap/Caps Orl 3.75mg 00628190 NOP 28:24:08 120
NOVO-CLOPATE Cap/Caps Orl 7.5mg 00628204 NOP 28:24:08 120
NOVO-CLOXIN Cap/Caps Orl 250mg 00337765 NOP 08:12:16 14
NOVO-CLOXIN Cap/Caps Orl 500mg 00337773 NOP 08:12:16 14
NOVO-CLOXIN Pws/Pds. Orl 25mg 00337757 NOP 08:12:16 15
NOVO-CYCLOPRINE Tab/Co. Orl 10mg 02080052 NOP 12:20:00 41
NOVO-CYPROTERONE Tab/Co. Orl 50mg 02232872 NOP 10:10:00 32
NOVO-DESIPRAMINE Tab/Co. Orl 50mg 02223333 NOP 28:16:04 100
NOVO-DESIPRAMINE (DISC/NON DISP Feb 18/05) Tab/Co. Orl 10mg 02223341 NOP 28:16:04 100
NOVO-DESIPRAMINE (DISC/NON DISP Feb 18/05) Tab/Co. Orl 25mg 02223325 NOP 28:16:04 100
NOVO-DESIPRAMINE (DISC/NON DISP Feb 18/05) Tab/Co. Orl 75mg 02223368 NOP 28:16:04 101
NOVO-DIFENAC Ect/Co.Ent. Orl 25mg 00808539 NOP 28:08:04 77
NOVO-DIFENAC Ect/Co.Ent. Orl 50mg 00808547 NOP 28:08:04 77
NOVO-DIFENAC Sup/Supp. Rt 50mg 02174677 NOP 28:08:04 77
NOVO-DIFENAC Sup/Supp. Rt 100mg 02174685 NOP 28:08:04 77
NOVO-DIFENAC SR Srt/Co.L.C. Orl 75mg 02158582 NOP 28:08:04 77
NOVO-DIFENAC SR Srt/Co.L.C. Orl 100mg 02048698 NOP 28:08:04 77
NOVO-DIFLUNISAL Tab/Co. Orl 250mg 02048493 NOP 28:08:04 78
NOVO-DIFLUNISAL Tab/Co. Orl 500mg 02048507 NOP 28:08:04 78
NOVO-DILTAZEM Tab/Co. Orl 60mg 00862932 NOP 24:04:00 55
NOVO-DILTAZEM Tab/Co. Orl 30mg 00862924 NOP 24:04:00 54
NOVO-DILTAZEM CD Src/Capsl.C. Orl 120mg 02242538 NOP 24:04:00 53
NOVO-DILTAZEM CD Src/Capsl.C. Orl 180mg 02242539 NOP 24:04:00 54
NOVO-DILTAZEM CD Src/Capsl.C. Orl 240mg 02242540 NOP 24:04:00 54
NOVO-DILTAZEM CD Src/Capsl.C. Orl 300mg 02242541 NOP 24:04:00 54
NOVO-DILTAZEM SR Src/Capsl.C. Orl 60mg 02229406 NOP 24:04:00 53
NOVO-DILTAZEM SR Src/Capsl.C. Orl 120mg 02229408 NOP 24:04:00 53
NOVO-DILTAZEM SR Src/Capsl.C. Orl 90mg 02229407 NOP 24:04:00 53
NOVO-DIPIRADOL Tab/Co. Orl 50mg 00784427 NOP 24:12:00 73
NOVO-DIPIRADOL Tab/Co. Orl 75mg 00784435 NOP 24:12:00 73
NOVO-DIPIRADOL Tab/Co. Orl 25mg 00784419 NOP 24:12:00 73
NOVO-DIVALPROEX Ect/Co.Ent. Orl 125mg 02239701 NOP 28:12:92 97
NOVO-DIVALPROEX Ect/Co.Ent. Orl 250mg 02239702 NOP 28:12:92 97
NOVO-DIVALPROEX Ect/Co.Ent. Orl 500mg 02239703 NOP 28:12:92 98
NOVO-DOMPERIDONE Tab/Co. Orl 10mg 02157195 NOP 56:40:00 155
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NOVO-DOXAZOSIN Tab/Co. Orl 2mg 02242729 NOP 24:08:00 68
NOVO-DOXAZOSIN Tab/Co. Orl 1mg 02242728 NOP 24:08:00 68
NOVO-DOXAZOSIN Tab/Co. Orl 4mg 02242730 NOP 24:08:00 69
NOVO-DOXEPIN Cap/Caps Orl 100mg 01913468 NOP 28:16:04 101
NOVO-DOXEPIN Cap/Caps Orl 75mg 01913441 NOP 28:16:04 101
NOVO-DOXEPIN Cap/Caps Orl 25mg 01913425 NOP 28:16:04 101
NOVO-DOXEPIN Cap/Caps Orl 150mg 01913476 NOP 28:16:04 102
NOVO-DOXEPIN Cap/Caps Orl 50mg 01913433 NOP 28:16:04 101
NOVO-DOXYLIN Cap/Caps Orl 100mg 00725250 NOP 08:12:24 16
NOVO-DOXYLIN Tab/Co. Orl 100mg 02158574 NOP 08:12:24 17
NOVO-FENOFIBRATE MICRO Cap/Caps Orl 200mg 02243552 NOP 24:06:00 64
NOVO-FERROGLUC Tab/Co. Orl 300mg 00021458 NOP 20:04:04 44
NOVO-FLUCONAZOLE Cap/Caps Orl 150mg 02243645 NOP 08:12:04 4
NOVO-FLUCONAZOLE Tab/Co. Orl 50mg 02236978 NOP 08:12:04 4
NOVO-FLUCONAZOLE Tab/Co. Orl 100mg 02236979 NOP 08:12:04 5
NOVO-FLUOXETINE Cap/Caps Orl 20mg 02216590 NOP 28:16:04 102
NOVO-FLURPROFEN Tab/Co. Orl 50mg 02100509 NOP 28:08:04 78
NOVO-FLURPROFEN Tab/Co. Orl 100mg 02100517 NOP 28:08:04 79
NOVO-FLUTAMIDE Tab/Co. Orl 250mg 02230089 NOP 10:10:00 32
NOVO-FLUVOXAMINE Tab/Co. Orl 50mg 02239953 NOP 28:16:04 102
NOVO-FLUVOXAMINE Tab/Co. Orl 100mg 02239954 NOP 28:16:04 102
NOVO-FURANTOIN Cap/Caps Orl 50mg 02231015 NOP 08:36:00 26
NOVO-GEMFIBROZIL Tab/Co. Orl 600mg 02142074 NOP 24:06:00 65
NOVO-GEMFIBROZIL Cap/Caps Orl 300mg 02241704 NOP 24:06:00 65
NOVO-GENTAMICIN Liq/Liq Im 40mg 02145758 NOP 08:12:02 4
NOVO-GESIC Tab/Co. Orl 325mg 00389218 NOP 28:08:92 91
NOVO-GESIC C-15 (DISC/NON DISP Sept 6/04) Tab/Co. Orl 300mg/15mg/15mg 00687200 NOP 28:08:92 92
NOVO-GESIC C-30 (DISC/NON DISP Sept 16/04) Tab/Co. Orl 300mg/30mg/15mg 00687219 NOP 28:08:92 92
NOVO-GESIC FORTE Tab/Co. Orl 500mg 00482323 NOP 28:08:92 91
NOVO-GLYBURIDE Tab/Co. Orl 2.5mg 01913670 NOP 68:20:20 172
NOVO-GLYBURIDE Tab/Co. Orl 5mg 01913689 NOP 68:20:20 172
NOVO-HYDRAZIDE Tab/Co. Orl 25mg 00021474 NOP 40:28:00 130
NOVO-HYDRAZIDE Tab/Co. Orl 50mg 00021482 NOP 40:28:00 130
NOVO-HYDROCORT (DISC/NON DISP Sept 6/04) Crm/Cr. Top 1% 00461903 NOP 84:06:00 190
NOVO-HYDROCORT (DISC/NON DISP Sept 6/04) Crm/Cr. Top 0.5% 00461911 NOP 84:06:00 190
NOVO-HYDROXYZIN Cap/Caps Orl 50mg 00738840 NOP 28:24:92 124
NOVO-HYDROXYZINE Cap/Caps Orl 25mg 00738832 NOP 28:24:92 124
NOVO-HYDROXYZINE Cap/Caps Orl 10mg 00738824 NOP 28:24:92 124
NOVO-HYLAZIN Tab/Co. Orl 25mg 00759473 NOP 24:08:00 69
NOVO-HYLAZIN Tab/Co. Orl 50mg 00759481 NOP 24:08:00 69
NOVO-INDAPAMIDE Tab/Co. Orl 2.5mg 02231184 NOP 40:28:00 130
NOVO-IPRAMIDE Liq/Liq Inh 250mcg/ml 02210479 NOP 12:08:08 35
NOVO-KETO Sup/Supp. Rt 100mg 02156083 NOP 28:08:04 80
NOVO-KETOCONAZOLE Tab/Co. Orl 200mg 02231061 NOP 08:12:04 5
NOVO-KETO-EC (DISC/NON DISP Feb 18/05) Ect/Co.Ent. Orl 100mg 01981536 NOP 28:08:04 80
NOVO-KETO-EC (DISC/NON DISP Feb 18/05) Ect/Co.Ent. Orl 50mg 01981528 NOP 28:08:04 80
NOVO-KETOTIFEN Syr/Sir. Orl 0.2mg 02176084 NOP 92:00:00 208
NOVO-KETOTIFEN Tab/Co. Orl 1mg 02230730 NOP 92:00:00 208
NOVO-LEVOBUNOLOL Liq/Liq Oph 0.25% 02197456 NOP 52:36:00 147
NOVO-LEVOBUNOLOL Liq/Liq Oph 0.5% 02197464 NOP 52:36:00 147
NOVO-LEVOCARBIDOPA Tab/Co. Orl 100mg/10mg 02244494 NOP 28:92:00 127
NOVO-LEVOCARBIDOPA Tab/Co. Orl 100mg/25mg 02244495 NOP 28:92:00 127
NOVO-LEVOCARBIDOPA Tab/Co. Orl 250mg/25mg 02244496 NOP 28:92:00 127
NOVO-LEXIN Cap/Caps Orl 500mg 00342114 NOP 08:12:06 8
NOVO-LEXIN Tab/Co. Orl 500mg 00583421 NOP 08:12:06 9
NOVO-LEXIN Pws/Pds. Orl 50mg 00342092 NOP 08:12:06 9
NOVO-LEXIN Pws/Pds. Orl 25mg 00342106 NOP 08:12:06 9
NOVO-LEXIN Cap/Caps Orl 250mg 00342084 NOP 08:12:06 8
NOVO-LEXIN Tab/Co. Orl 250mg 00583413 NOP 08:12:06 9
NOVOLIN GE 10/90 (PENFILL) Sus/Susp. Sc 10unit/90unit 02024292 NNO 68:20:08 170
NOVOLIN GE 20/80 (PENFILL) Sus/Susp. Sc 20unit/80unit 02024306 NNO 68:20:08 170
NOVOLIN GE 30/70 Sus/Susp. Sc 30unit/70unit 02024217 NNO 68:20:08 170
NOVOLIN GE 30/70 (PENFILL) (DISC/NON DISP June 1/05) Sus/Susp. Sc 30unit/70unit 02025248 NNO 68:20:08 170
NOVOLIN GE 40/60 (PENFILL) Sus/Susp. Sc 40unit/60unit 02024314 NNO 68:20:08 171
NOVOLIN GE 50/50 (PENFILL) Sus/Susp. Sc 50unit/50unit 02024322 NNO 68:20:08 171
NOVOLIN GE LENTE Lla/Susp. Sc 100unit 02024241 CNN 68:20:08 172
NOVOLIN GE NPH Sus/Susp. Sc 100unit 02024225 NNO 68:20:08 171
NOVOLIN GE NPH (PENFILL) (DISC/NON DISP June 1/05) Sus/Susp. Sc 100unit 02024268 NNO 68:20:08 171
NOVOLIN GE TORONTO Liq/Liq Sc 100unit 02024233 NNO 68:20:08 171
NOVOLIN GE TORONTO (PENFILL) (DISC/NON DISP June 1/05) Liq/Liq Sc 100unit 02024284 NNO 68:20:08 171
NOVOLIN GE ULTRALENTE Ula/Ula Sc 100unit 02024276 CNN 68:20:08 172
NOVO-LOPERAMIDE Tab/Co. Orl 2mg 02132591 NOP 56:08:00 150
NOVO-LORAZEM Tab/Co. Orl 1mg 00637742 NOP 28:24:08 122
NOVO-LORAZEM Tab/Co. Orl 2mg 00637750 NOP 28:24:08 122
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NOVO-LORAZEPAM Tab/Co. Orl 0.5mg 00711101 NOP 28:24:08 121
NOVO-LOVASTATIN Tab/Co. Orl 20mg 02246542 NOP 24:06:00 65
NOVO-LOVASTATIN Tab/Co. Orl 40mg 02246543 NOP 24:06:00 66
NOVO-MAPROTILINE Tab/Co. Orl 75mg 02158639 NOP 28:16:04 103
NOVO-MAPROTILINE Tab/Co. Orl 25mg 02158612 NOP 28:16:04 103
NOVO-MAPROTILINE Tab/Co. Orl 50mg 02158620 NOP 28:16:04 103
NOVO-MAPROTILINE (DISC/NON DISP Feb 18/05) Tab/Co. Orl 10mg 02158604 NOP 28:16:04 103
NOVO-MEDRONE Tab/Co. Orl 2.5mg 02221284 NOP 68:32:00 175
NOVO-MEDRONE Tab/Co. Orl 5mg 02221292 NOP 68:32:00 175
NOVO-MEDRONE Tab/Co. Orl 10mg 02221306 NOP 68:32:00 175
NOVO-MEPRAZINE (DISC/NON DISP Feb 18/05) Tab/Co. Orl 25mg 01964925 NOP 28:24:92 125
NOVO-MEPRAZINE (DISC/NON DISP Feb 18/05) Tab/Co. Orl 50mg 01964933 NOP 28:24:92 125
NOVO-MEPRAZINE (DISC/NON DISP Feb 18/05) Tab/Co. Orl 5mg 01964909 NOP 28:24:92 125
NOVO-METFORMIN Tab/Co. Orl 500mg 02045710 NOP 68:20:92 173
NOVO-METFORMIN Tab/Co. Orl 850mg 02230475 NOP 68:20:92 173
NOVO-METHACIN Cap/Caps Orl 50mg 00337439 NOP 28:08:04 79
NOVO-METHACIN Cap/Caps Orl 25mg 00337420 NOP 28:08:04 79
NOVO-METHACIN Sup/Supp. Rt 50mg 02176130 NOP 28:08:04 80
NOVO-METHACIN Sup/Supp. Rt 100mg 02176149 NOP 28:08:04 80
NOVO-METOPROL (COATED) Tab/Co. Orl 50mg 00648035 NOP 24:04:00 57
NOVO-METOPROL (UNCOATED) Tab/Co. Orl 50mg 00842648 NOP 24:04:00 57
NOVO-METOPROL (UNCOATED) Tab/Co. Orl 100mg 00842656 NOP 24:04:00 57
NOVO-METOPROLOL (COATED) Tab/Co. Orl 100mg 00648043 NOP 24:04:00 57
NOVO-MEXILETINE Cap/Caps Orl 100mg 02230359 NOP 24:04:00 57
NOVO-MEXILETINE Cap/Caps Orl 200mg 02230360 NOP 24:04:00 57
NOVO-MINOCYCLINE Cap/Caps Orl 100mg 02108151 NOP 08:12:24 17
NOVO-MINOCYCLINE Cap/Caps Orl 50mg 02108143 NOP 08:12:24 17
NOVO-MISOPROSTOL Tab/Co. Orl 100mg 02240754 NOP 56:40:00 155
NOVO-MISOPROSTOL Tab/Co. Orl 200mg 02240755 NOP 56:40:00 156
NOVO-MOCLOBEMIDE Tab/Co. Orl 100mg 02239746 NOP 28:16:04 103
NOVO-MOCLOBEMIDE Tab/Co. Orl 150mg 02239747 NOP 28:16:04 104
NOVO-MOCLOBEMIDE Tab/Co. Orl 300mg 02239748 NOP 28:16:04 104
NOVO-NADOLOL Tab/Co. Orl 80mg 02126761 NOP 24:04:00 58
NOVO-NADOLOL Tab/Co. Orl 40mg 02126753 NOP 24:04:00 58
NOVO-NAPROX Tab/Co. Orl 375mg 00627097 NOP 28:08:04 82
NOVO-NAPROX Tab/Co. Orl 250mg 00565350 NOP 28:08:04 82
NOVO-NAPROX Tab/Co. Orl 125mg 00565369 NOP 28:08:04 81
NOVO-NAPROX Tab/Co. Orl 500mg 00589861 NOP 28:08:04 82
NOVO-NEFAZODONE Tab/Co. Orl 100mg 02245435 NOP 28:16:04 104
NOVO-NEFAZODONE Tab/Co. Orl 150mg 02245436 NOP 28:16:04 104
NOVO-NEFAZODONE Tab/Co. Orl 200mg 02245437 NOP 28:16:04 104
NOVO-NIDAZOL (DISC/NON DISP Feb 18/05) Tab/Co. Orl 250mg 00021555 NOP 08:40:00 26
NOVO-NIFEDIN Cap/Caps Orl 10mg 00756830 NOP 24:04:00 58
NOVO-NIFEDIN Cap/Caps Orl 5mg 02047462 NOP 24:04:00 58
NOVO-NORFLOXACIN Tab/Co. Orl 400mg 02237682 NOP 08:22:00 25
NOVO-NORTRIPTYLINE Cap/Caps Orl 10mg 02231781 NOP 28:16:04 105
NOVO-NORTRIPTYLINE Cap/Caps Orl 25mg 02231782 NOP 28:16:04 105
NOVO-OXYBUTYNIN Tab/Co. Orl 5mg 02230394 NOP 86:12:00 198
NOVO-PEN-VK Tab/Co. Orl 300mg 00021202 NOP 08:12:16 15
NOVO-PEN-VK Pws/Pds. Orl 60mg 00391603 NOP 08:12:16 15
NOVO-PERIDOL Tab/Co. Orl 0.5mg 00363685 NOP 28:16:08 111
NOVO-PERIDOL Tab/Co. Orl 10mg 00713449 NOP 28:16:08 111
NOVO-PERIDOL Tab/Co. Orl 2mg 00363669 NOP 28:16:08 111
NOVO-PERIDOL Tab/Co. Orl 1mg 00363677 NOP 28:16:08 111
NOVO-PERIDOL Tab/Co. Orl 5mg 00363650 NOP 28:16:08 111
NOVO-PHENIRAM Tab/Co. Orl 4mg 00021288 NOP 04:00:00 1
NOVO-PINDOL Tab/Co. Orl 10mg 00869015 NOP 24:08:00 71
NOVO-PINDOL Tab/Co. Orl 5mg 00869007 NOP 24:08:00 71
NOVO-PINDOL Tab/Co. Orl 15mg 00869023 NOP 24:08:00 71
NOVO-PIROCAM Cap/Caps Orl 10mg 00695718 NOP 28:08:04 82
NOVO-PIROCAM Cap/Caps Orl 20mg 00695696 NOP 28:08:04 82
NOVO-PLUS (PLACEBO) Cap/Caps Orl 100mg 00397644 NOP 92:00:00 208
NOVO-PRANOL Tab/Co. Orl 120mg 00549657 NOP 24:04:00 60
NOVO-PRANOL Tab/Co. Orl 20mg 00740675 NOP 24:04:00 60
NOVO-PRANOL Tab/Co. Orl 40mg 00496499 NOP 24:04:00 60
NOVO-PRANOL Tab/Co. Orl 80mg 00496502 NOP 24:04:00 60
NOVO-PRANOL Tab/Co. Orl 10mg 00496480 NOP 24:04:00 60
NOVO-PRAVASTATIN Cap/Co. Orl 10mg 02247008 NOP 24:06:00 66
NOVO-PRAVASTATIN Cap/Co. Orl 20mg 02241009 NOP 24:06:00 66
NOVO-PRAVASTATIN Cap/Co. Orl 40mg 02247010 NOP 24:06:00 66
NOVO-PRAZIN Tab/Co. Orl 2mg 01934201 NOP 24:08:00 72
NOVO-PRAZIN Tab/Co. Orl 1mg 01934198 NOP 24:08:00 71
NOVO-PRAZIN Tab/Co. Orl 5mg 01934228 NOP 24:08:00 72
NOVO-PREDNISONE Tab/Co. Orl 5mg 00021695 NOP 68:04:00 164
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NOVO-PREDNISONE Tab/Co. Orl 50mg 00232378 NOP 68:04:00 164
NOVO-PROFEN Tab/Co. Orl 400mg 00629340 NOP 28:08:04 79
NOVO-PROFEN Tab/Co. Orl 300mg 00629332 NOP 28:08:04 79
NOVO-PROFEN Tab/Co. Orl 600mg 00629359 NOP 28:08:04 79
NOVO-PROPAMIDE Tab/Co. Orl 250mg 00021350 NOP 68:20:20 172
NOVO-PUROL Tab/Co. Orl 100mg 00364282 NOP 92:00:00 205
NOVO-PUROL Tab/Co. Orl 300mg 00363693 NOP 92:00:00 205
NOVO-PUROL Tab/Co. Orl 200mg 00565342 NOP 92:00:00 205
NOVO-QUININE Cap/Caps Orl 300mg 00021016 NOP 08:20:00 23
NOVO-QUININE Cap/Caps Orl 200mg 00021008 NOP 08:20:00 23
NOVO-RANIDINE Tab/Co. Orl 150mg 00828564 NOP 56:40:00 157
NOVO-RANIDINE Tab/Co. Orl 300mg 00828556 NOP 56:40:00 157
Novorapid 100unit penfill 2245353 NNO A24
Novorapid 100unit vial 2245397 NNO A24
NOVO-RYTHRO Pws/Pds. Orl 40mg 00605859 NOP 08:12:12 11
NOVO-RYTHRO Pws/Pds. Orl 80mg 00652318 NOP 08:12:12 11
NOVO-RYTHRO ESTOLATE Liq/Liq Orl 25mg 00021172 NOP 08:12:12 11
NOVO-RYTHRO ESTOLATE Liq/Liq Orl 50mg 00262595 NOP 08:12:12 11
NOVO-SALMOL Tab/Co. Orl 4mg 00620963 NOP 12:12:00 39
NOVO-SALMOL Aem/Aém Inh 100mcg 00874086 NOP 12:12:00 38
NOVO-SALMOL (DISC/NON DISP Feb 18/05) Tab/Co. Orl 2mg 00620955 NOP 12:12:00 39
NOVO-SELEGILINE Tab/Co. Orl 5mg 02068087 NOP 92:00:00 209
NOVO-SEMIDE Tab/Co. Orl 40mg 00337749 NOP 40:28:00 129
NOVO-SEMIDE Tab/Co. Orl 20mg 00337730 NOP 40:28:00 129
NOVO-SEMIDE Tab/Co. Orl 80mg 00765953 NOP 40:28:00 130
NOVO-SERTRALINE Cap/Caps Orl 50mg 02240484 NOP 28:16:04 106
NOVO-SERTRALINE Cap/Caps Orl 100mg 02240481 NOP 28:16:04 106
NOVO-SERTRALINE Cap/Caps Orl 25mg 02240485 NOP 28:16:04 106
NOVO-SORBIDE Tab/Co. Orl 10mg 00458686 NOP 24:12:00 74
NOVO-SORBIDE Tab/Co. Orl 30mg 00458694 NOP 24:12:00 74
NOVO-SOTALOL Tab/Co. Orl 160mg 02231182 NOP 24:04:00 61
NOVO-SPIROTON Tab/Co. Orl 100mg 00613223 NOP 40:28:10 131
NOVO-SPIROTON Tab/Co. Orl 25mg 00613215 NOP 40:28:10 131
NOVO-SPIROZINE-25 Tab/Co. Orl 25mg/25mg 00613231 NOP 40:28:10 131
NOVO-SPIROZINE-50 Tab/Co. Orl 50mg/50mg 00657182 NOP 40:28:10 131
NOVO-SULCRATE Tab/Co. Orl 1gm 02045702 NOP 56:40:00 158
NOVO-SUNDAC Tab/Co. Orl 150mg 00745588 NOP 28:08:04 83
NOVO-SUNDAC Tab/Co. Orl 200mg 00745596 NOP 28:08:04 83
NOVO-TAMOXIFEN Tab/Co. Orl 20mg 00851973 NOP 10:00:00 32
NOVO-TAMOXIFEN Tab/Co. Orl 10mg 00851965 NOP 10:00:00 31
NOVO-TEMAZAPAM Cap/Caps Orl 15mg 02230095 NOP 28:24:08 123
NOVO-TEMAZAPAM Cap/Caps Orl 30mg 02230102 NOP 28:24:08 123
NOVO-TERAZOSIN Tab/Co. Orl 1mg 02230805 NOP 24:08:00 72
NOVO-TERAZOSIN Tab/Co. Orl 5mg 02230807 NOP 24:08:00 72
NOVO-TERAZOSIN Tab/Co. Orl 10mg 02230808 NOP 24:08:00 73
NOVO-TERAZOSIN Tab/Co. Orl 2mg 02230806 NOP 24:08:00 72
NOVO-TETRA Sus/Susp. Orl 25mg 00151416 NOP 08:12:24 17
NOVO-THEOPHYL SR Srt/Co.L.C. Orl 100mg 02230085 NOP 86:16:00 199
NOVO-THEOPHYL SR Srt/Co.L.C. Orl 200mg 02230086 NOP 86:16:00 199
NOVO-THEOPHYL SR Srt/Co.L.C. Orl 300mg 02230087 NOP 86:16:00 199
NOVO-TIAPROFENIC Tab/Co. Orl 200mg 02179679 NOP 28:08:04 83
NOVO-TIAPROFENIC Tab/Co. Orl 300mg 02179687 NOP 28:08:04 84
NOVO-TIMOL Tab/Co. Orl 5mg 01947796 NOP 24:04:00 61
NOVO-TIMOL Tab/Co. Orl 10mg 01947818 NOP 24:04:00 62
NOVO-TIMOL Tab/Co. Orl 20mg 01947826 NOP 24:04:00 62
NOVO-TIMOL Dps/Gttes Oph 0.25% 02048523 NOP 52:36:00 148
NOVO-TIMOL (DISC/NON DISP Jan 1/04) Dps/Gttes Oph 0.5% 02048515 NOP 52:36:00 148
NOVO-TRAZODONE Tab/Co. Orl 100mg 02144271 NOP 28:16:04 107
NOVO-TRAZODONE Tab/Co. Orl 50mg 02144263 NOP 28:16:04 107
NOVO-TRAZODONE Tab/Co. Orl 150mg 02144298 NOP 28:16:04 107
NOVO-TRIAMZIDE Tab/Co. Orl 50mg/25mg 00532657 NOP 40:28:10 132
NOVO-TRIMEL Sus/Susp. Orl 8mg/40mg 00726540 NOP 08:40:00 27
NOVO-TRIMEL Tab/Co. Orl 80mg/400mg 00510637 NOP 08:40:00 27
NOVO-TRIMEL DS Tab/Co. Orl 160mg/800mg 00510645 NOP 08:40:00 27
NOVO-TRIOLAM (DISC/NON DISP Feb 18/05) Tab/Co. Orl 0.25mg 00872431 NOP 28:24:08 123
NOVO-TRIOLAM (DISC/NON DISP Feb 18/05) Tab/Co. Orl 0.125mg 00872423 NOP 28:24:08 123
NOVO-TRIPRAMINE Tab/Co. Orl 100mg 01940457 NOP 28:16:04 108
NOVO-TRIPRAMINE (DISC/NON DISP Feb 18/05) Tab/Co. Orl 25mg 01940430 NOP 28:16:04 108
NOVO-TRIPRAMINE (DISC/NON DISP Feb 18/05) Tab/Co. Orl 50mg 01940449 NOP 28:16:04 108
NOVO-VALPROIC Cap/Caps Orl 250mg 02100630 NOP 28:12:92 98
NOVO-VALPROIC Ecc/Ecc Orl 500mg 02218321 NOP 28:12:92 98
NOVO-VERAMIL (DISC/NON DISP Feb 18/05) Tab/Co. Orl 80mg 00812331 NOP 24:04:00 63
NOVO-VERAMIL (DISC/NON DISP Feb 18/05) Tab/Co. Orl 120mg 00812358 NOP 24:04:00 63
NOZINAN Dps/Gttes Orl 40mg 01927701 ROP 28:24:92 125
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NOZINAN Liq/Liq Orl 5mg 01927728 ROP 28:24:92 125
NOZINAN Tab/Co. Orl 5mg 01927655 ROP 28:24:92 125
NOZINAN Tab/Co. Orl 25mg 01927663 ROP 28:24:92 125
NOZINAN Tab/Co. Orl 2mg 01927647 ROP 28:24:92 125
NOZINAN Tab/Co. Orl 50mg 01927671 ROP 28:24:92 125
NU-ACEBUTOLOL Tab/Co. Orl 100mg 02165546 NXP 24:04:00 49
NU-ACEBUTOLOL Tab/Co. Orl 200mg 02165554 NXP 24:04:00 49
NU-ACEBUTOLOL Tab/Co. Orl 400mg 02165562 NXP 24:04:00 49
NU-ACYCLOVIR Tab/Co. Orl 200mg 02197405 NXP 08:18:00 19
NU-ACYCLOVIR Tab/Co. Orl 800mg 02197421 NXP 08:18:00 20
NU-ACYCLOVIR Tab/Co. Orl 400mg 02197413 NXP 08:18:00 19
NU-ALPRAZ Tab/Co. Orl 0.25mg 01913239 NXP 28:24:08 119
NU-ALPRAZ Tab/Co. Orl 0.5mg 01913247 NXP 28:24:08 119
NU-AMILZIDE Tab/Co. Orl 5mg/50mg 00886106 NXP 40:28:10 131
NU-AMOXI Pws/Pds. Orl 25mg 00865540 NXP 08:12:16 12
NU-AMOXI Cap/Caps Orl 500mg 00865575 NXP 08:12:16 12
NU-AMOXI Cap/Caps Orl 250mg 00865567 NXP 08:12:16 12
NU-AMOXI Pws/Pds. Orl 50mg 00865559 NXP 08:12:16 12
NU-AMPI Cap/Caps Orl 500mg 00717673 NXP 08:12:16 14
NU-AMPI Pws/Pds. Orl 25mg 00717495 NXP 08:12:16 14
NU-AMPI Cap/Caps Orl 250mg 00717657 NXP 08:12:16 13
NU-AMPI Pws/Pds. Orl 50mg 00717649 NXP 08:12:16 14
NU-ATENOL Tab/Co. Orl 50mg 00886114 NXP 24:04:00 50
NU-ATENOL Tab/Co. Orl 100mg 00886122 NXP 24:04:00 50
NU-BACLO Tab/Co. Orl 10mg 02136090 NXP 12:20:00 41
NU-BACLO Tab/Co. Orl 20mg 02136104 NXP 12:20:00 41
NU-BECLOMETHASONE AQ Aem/Aém Nas 50mcg 02238577 NXP 52:08:00 139
NU-BROMAZEPAM Tab/Co. Orl 3mg 02171864 NXP 28:24:08 119
NU-BROMAZEPAM Tab/Co. Orl 1.5mg 02171856 NXP 28:24:08 119
NU-BROMAZEPAM Tab/Co. Orl 6mg 02171872 NXP 28:24:08 119
NU-BUSPIRONE Tab/Co. Orl 10mg 02207672 NXP 28:24:92 124
NU-CAPTO Tab/Co. Orl 25mg 01913832 NXP 24:04:00 51
NU-CAPTO Tab/Co. Orl 50mg 01913840 NXP 24:04:00 51
NU-CAPTO Tab/Co. Orl 100mg 01913859 NXP 24:04:00 51
NU-CAPTO Tab/Co. Orl 12.5mg 01913824 NXP 24:04:00 51
NU-CARBAMAZEPINE Tab/Co. Orl 200mg 02042568 NXP 28:12:92 97
NU-CEFACLOR Cap/Caps Orl 250mg 02231432 NXP 08:12:06 6
NU-CEFACLOR Cap/Caps Orl 500mg 02231433 NXP 08:12:06 6
NU-CEPHALEX Tab/Co. Orl 500mg 00865885 NXP 08:12:06 9
NU-CEPHALEX Tab/Co. Orl 250mg 00865877 NXP 08:12:06 9
NU-CIMET Tab/Co. Orl 600mg 00865834 NXP 56:40:00 154
NU-CIMET Tab/Co. Orl 200mg 00865796 NXP 56:40:00 154
NU-CIMET Tab/Co. Orl 300mg 00865818 NXP 56:40:00 154
NU-CIMET Tab/Co. Orl 400mg 00865826 NXP 56:40:00 154
NU-CLONAZEPAM Tab/Co. Orl 0.5mg 02173344 NXP 28:12:08 95
NU-CLONAZEPAM Tab/Co. Orl 2mg 02173352 NXP 28:12:08 95
NU-CLONIDINE Tab/Co. Orl 0.2mg 01913220 NXP 24:08:00 68
NU-CLONIDINE Tab/Co. Orl 0.1mg 01913786 NXP 24:08:00 68
NU-CLOXI Cap/Caps Orl 250mg 00717584 NXP 08:12:16 14
NU-CLOXI Cap/Caps Orl 500mg 00717592 NXP 08:12:16 14
NU-CLOXI Pws/Pds. Orl 25mg 00717630 NXP 08:12:16 15
NU-COTRIMOX Sus/Susp. Orl 8mg/40mg 00865753 NXP 08:40:00 27
NU-COTRIMOX Tab/Co. Orl 80mg/400mg 00865710 NXP 08:40:00 27
NU-COTRIMOX DS Tab/Co. Orl 160mg/800mg 00865729 NXP 08:40:00 27
NU-CROMOLYN Liq/Liq Inh 10mg 02231671 NXP 92:00:00 210
NU-CYCLOBENZAPRINE Tab/Co. Orl 10mg 02171848 NXP 12:20:00 41
NU-DESIPRAMINE Tab/Co. Orl 10mg 02211939 NXP 28:16:04 100
NU-DESIPRAMINE Tab/Co. Orl 25mg 02211947 NXP 28:16:04 100
NU-DESIPRAMINE Tab/Co. Orl 50mg 02211955 NXP 28:16:04 100
NU-DESIPRAMINE Tab/Co. Orl 75mg 02211963 NXP 28:16:04 101
NU-DESIPRAMINE Tab/Co. Orl 100mg 02211971 NXP 28:16:04 101
NU-DICLO Ect/Co.Ent. Orl 50mg 00886025 NXP 28:08:04 77
NU-DICLO Ect/Co.Ent. Orl 25mg 00886017 NXP 28:08:04 77
NU-DICLO SR Srt/Co.L.C. Orl 75mg 02228203 NXP 28:08:04 77
NU-DICLO SR Srt/Co.L.C. Orl 100mg 02228211 NXP 28:08:04 77
NU-DILTIAZ Tab/Co. Orl 60mg 00886076 NXP 24:04:00 55
NU-DILTIAZ Tab/Co. Orl 30mg 00886068 NXP 24:04:00 54
NU-DILTIAZ CD Src/Capsl.C. Orl 120mg 02231052 NXP 24:04:00 53
NU-DILTIAZ-CD Src/Capsl.C. Orl 180mg 02231053 NXP 24:04:00 54
NU-DILTIAZ-CD Src/Capsl.C. Orl 240mg 02231054 NXP 24:04:00 54
NU-DIVALPROEX Ect/Co.Ent. Orl 125mg 02239517 NXP 28:12:92 97
NU-DIVALPROEX Ect/Co.Ent. Orl 250mg 02239518 NXP 28:12:92 97
NU-DIVALPROEX Ect/Co.Ent. Orl 500mg 02239519 NXP 28:12:92 98
NU-DOMPERIDONE Tab/Co. Orl 10mg 02231477 NXP 56:40:00 155
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NU-DOXYCYCLINE Cap/Caps Orl 100mg 02044668 NXP 08:12:24 16
NU-FENOFIBRATE Cap/Caps Orl 100mg 02223600 NXP 24:06:00 64
NU-FLUOXETINE Cap/Caps Orl 20mg 02192764 NXP 28:16:04 102
NU-FLURBIPROFEN Tab/Co. Orl 50mg 02020661 NXP 28:08:04 78
NU-FLURBIPROFEN Tab/Co. Orl 100mg 02020688 NXP 28:08:04 79
NU-FLUVOXAMINE Tab/Co. Orl 50mg 02231192 NXP 28:16:04 102
NU-FLUVOXAMINE Tab/Co. Orl 100mg 02231193 NXP 28:16:04 102
NU-GEMFIBROZIL Cap/Caps Orl 300mg 02058456 NXP 24:06:00 65
NU-GEMFIBROZIL Tab/Co. Orl 600mg 02058464 NXP 24:06:00 65
NU-GLYBURIDE Tab/Co. Orl 5mg 02020742 NXP 68:20:20 172
NU-GLYBURIDE Tab/Co. Orl 2.5mg 02020734 NXP 68:20:20 172
NU-HYDRAL Tab/Co. Orl 50mg 02004836 NXP 24:08:00 69
NU-HYDRAL Tab/Co. Orl 10mg 01913204 NXP 24:08:00 69
NU-HYDRAL Tab/Co. Orl 25mg 02004828 NXP 24:08:00 69
NU-IBUPROFEN Tab/Co. Orl 400mg 02020718 NXP 28:08:04 79
NU-IBUPROFEN Tab/Co. Orl 600mg 02020726 NXP 28:08:04 79
NU-IBUPROFEN Tab/Co. Orl 300mg 02020696 NXP 28:08:04 79
NU-INDAPAMIDE Tab/Co. Orl 2.5mg 02223597 NXP 40:28:00 130
NU-INDO Cap/Caps Orl 50mg 00865869 NXP 28:08:04 79
NU-INDO Cap/Caps Orl 25mg 00865850 NXP 28:08:04 79
NU-IPRATROPIUM Liq/Liq Inh 250mcg/ml 02231785 NXP 12:08:08 35
NU-KETOCON Tab/Co. Orl 200mg 02122197 NXP 08:12:04 5
NU-KETOTIFEN Syr/Sir. Orl 0.2mg 02218305 NXP 92:00:00 208
NU-LEVOCARB Tab/Co. Orl 100mg/25mg 02195941 APX 28:92:00 127
NU-LEVOCARB Tab/Co. Orl 100mg/10mg 02182831 NXP 28:92:00 127
NU-LEVOCARB Tab/Co. Orl 250mg/25mg 02182858 NXP 28:92:00 127
NU-LORAZ Tab/Co. Orl 0.5mg 00865672 NXP 28:24:08 121
NU-LORAZ Tab/Co. Orl 2mg 00865699 NXP 28:24:08 122
NU-LORAZ Tab/Co. Orl 1mg 00865680 NXP 28:24:08 122
NU-LOXAPINE Tab/Co. Orl 5mg 02237534 NXP 28:16:08 112
NU-LOXAPINE Tab/Co. Orl 10mg 02237535 NXP 28:16:08 112
NU-LOXAPINE Tab/Co. Orl 25mg 02237536 NXP 28:16:08 112
NU-LOXAPINE Tab/Co. Orl 50mg 02237537 NXP 28:16:08 112
NU-MEDOPA (DISC/NON DISP Jan 1/04) Tab/Co. Orl 500mg 00717576 NXP 24:08:00 70
NU-MEDOPA (DISC/NON DISP Jan 1/04) Tab/Co. Orl 250mg 00717509 NXP 24:08:00 70
NU-MEFENAMIC Cap/Caps Orl 250mg 02229569 NXP 28:08:04 81
NU-MEGESTROL Tab/Co. Orl 40mg 02185415 NXP 10:00:00 30
NU-MEGESTROL Tab/Co. Orl 160mg 02185423 NXP 10:00:00 31
NU-METFORMIN Tab/Co. Orl 500mg 02162822 NXP 68:20:92 173
NU-METFORMIN Tab/Co. Orl 850mg 02229517 NXP 68:20:92 173
NU-METOCLOPRAMIDE-10 Tab/Co. Orl 10mg 02143283 NXP 56:40:00 155
NU-METOCLOPRAMIDE-5 Tab/Co. Orl 5mg 02143275 NXP 56:40:00 155
NU-METOP (COATED) Tab/Co. Orl 100mg 00865613 NXP 24:04:00 57
NU-METOP (COATED) Tab/Co. Orl 50mg 00865605 NXP 24:04:00 57
NU-MOCLOBEMIDE Tab/Co. Orl 100mg 02237111 NXP 28:16:04 103
NU-MOCLOBEMIDE Tab/Co. Orl 150mg 02237112 NXP 28:16:04 104
NU-NAPROX Tab/Co. Orl 375mg 00865656 NXP 28:08:04 82
NU-NAPROX Tab/Co. Orl 125mg 00865621 NXP 28:08:04 81
NU-NAPROX Tab/Co. Orl 500mg 00865664 NXP 28:08:04 82
NU-NAPROX Tab/Co. Orl 250mg 00865648 NXP 28:08:04 82
NU-NIFED Cap/Caps Orl 10mg 00865591 NXP 24:04:00 58
NU-NIFEDIPINE PA Tab/Co. Orl 10mg 02212102 NXP 24:04:00 59
NU-NIFEDIPINE PA Tab/Co. Orl 20mg 02200937 NXP 24:04:00 59
NU-NORTRIPTYLINE Cap/Caps Orl 10mg 02223139 NXP 28:16:04 105
NU-NORTRIPTYLINE Cap/Caps Orl 25mg 02223147 NXP 28:16:04 105
NU-OXYBUTYN Tab/Co. Orl 5mg 02158590 NXP 86:12:00 198
NU-PEN-VK Tab/Co. Orl 300mg 00717568 NXP 08:12:16 15
NU-PINDOL Tab/Co. Orl 10mg 00886009 NXP 24:08:00 71
NU-PINDOL Tab/Co. Orl 5mg 00886149 NXP 24:08:00 71
NU-PINDOL Tab/Co. Orl 15mg 00886130 NXP 24:08:00 71
NU-PIROX Cap/Caps Orl 20mg 00865788 NXP 28:08:04 82
NU-PIROX Cap/Caps Orl 10mg 00865761 NXP 28:08:04 82
NU-PRAVASTATIN Tab/Co. Orl 10mg 02244350 NXP 24:06:00 66
NU-PRAVASTATIN Tab/Co. Orl 20mg 02244351 NXP 24:06:00 66
NU-PRAVASTATIN Tab/Co. Orl 40mg 02244352 NXP 24:06:00 66
NU-PRAZO Tab/Co. Orl 2mg 01913808 NXP 24:08:00 72
NU-PRAZO Tab/Co. Orl 1mg 01913794 NXP 24:08:00 71
NU-PRAZO Tab/Co. Orl 5mg 01913816 NXP 24:08:00 72
NU-RANIT Tab/Co. Orl 150mg 00865737 NXP 56:40:00 157
NU-RANIT Tab/Co. Orl 300mg 00865745 NXP 56:40:00 157
NU-SALBUTAMOL Tab/Co. Orl 4mg 02165376 NXP 12:12:00 39
NU-SALBUTAMOL Liq/Liq Inh 1mg/ml 02231783 NXP 12:12:00 38
NU-SELEGILINE Tab/Co. Orl 5mg 02230717 NXP 92:00:00 209
NU-SOTALOL Tab/Co. Orl 160mg 02163772 NXP 24:04:00 61
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NU-SUCRALFATE Tab/Co. Orl 1gm 02134829 NXP 56:40:00 158
NU-SULFINPYRAZONE (DISC/NON DISP Jan 1/04) Tab/Co. Orl 200mg 02045699 NXP 40:40:00 132
NU-SULFINPYRAZONE (DISC/NON DISP Jan 1/04) Tab/Co. Orl 100mg 02045680 NXP 40:40:00 132
NU-SULINDAC Tab/Co. Orl 150mg 02042576 NXP 28:08:04 83
NU-SULINDAC Tab/Co. Orl 200mg 02042584 NXP 28:08:04 83
NU-TEMAZEPAM Cap/Caps Orl 15mg 02223570 NXP 28:24:08 123
NU-TEMAZEPAM Cap/Caps Orl 30mg 02223589 NXP 28:24:08 123
NU-TERAZOSIN Tab/Co. Orl 1mg 02233047 NXP 24:08:00 72
NU-TERAZOSIN Tab/Co. Orl 5mg 02233049 NXP 24:08:00 72
NU-TERAZOSIN Tab/Co. Orl 10mg 02233050 NXP 24:08:00 73
NU-TERAZOSIN Tab/Co. Orl 2mg 02233048 NXP 24:08:00 72
NU-TETRA Cap/Caps Orl 250mg 00717606 NXP 08:12:24 17
NU-TIAPROFENIC Tab/Co. Orl 300mg 02146886 NXP 28:08:04 84
NU-TICLOPIDINE Tab/Co. Orl 250mg 02237560 NXP 92:00:00 211
NU-TIMOLOL Tab/Co. Orl 5mg 02044609 NXP 24:04:00 61
NU-TIMOLOL Tab/Co. Orl 10mg 02044617 NXP 24:04:00 62
NU-TRAZODONE Tab/Co. Orl 150mg 02165406 NXP 28:16:04 107
NU-TRAZODONE Tab/Co. Orl 100mg 02165392 NXP 28:16:04 107
NU-TRAZODONE Tab/Co. Orl 50mg 02165384 NXP 28:16:04 107
NU-TRIAZIDE Tab/Co. Orl 50mg/25mg 00865532 NXP 40:28:10 132
NU-TRIMIPRAMINE Tab/Co. Orl 25mg 02020602 NXP 28:16:04 108
NU-TRIMIPRAMINE Tab/Co. Orl 100mg 02020629 NXP 28:16:04 108
NU-TRIMIPRAMINE Tab/Co. Orl 50mg 02020610 NXP 28:16:04 108
NUTROPIN Pws/Pds. Im 0.5mg 02216183 HLR 68:40:00 177
NUTROPIN Pws/Pds. Im 5mg 02204576 HLR 68:40:00 178
NUTROPIN AQ Pws/Pds. Im 5mg 02229722 HLR 68:40:00 178
NU-VALPROIC Cap/Caps Orl 250mg 02237830 NXP 28:12:92 98
NU-VERAP Tab/Co. Orl 80mg 00886033 NXP 24:04:00 63
NU-VERAP Tab/Co. Orl 120mg 00886041 NXP 24:04:00 63
NU-ZOPICLONE Tab/Co. Orl 7.5mg 02228270 NXP 28:24:92 126
NYADERM Crm/Cr. Top 100000unit 00716871 TAR 84:04:08 183
NYADERM Crm/Cr. Vag 25000unit 00716901 TAR 84:04:08 183
NYADERM Ont/Ont Top 100000unit 00716898 TAR 84:04:08 184
Nylidrin Hydrochloride 24:12:00 75
Nylidrine (chlorhydrate de) 24:12:00 75
Nystatin 08:12:04 5
Nystatin 84:04:08 183
Nystatin/Metronidazole 84:04:16 186
Nystatin/Neomycin Sulphate/Gramicidin/Triamcinolone Acetonide 84:06:00 192
Nystatin/Neomycin Sulphate/Triamcinolone Acetonide/Gramicidin 84:06:00 192
Nystatine 08:12:04 5
Nystatine 84:04:08 183
Nystatine/métronidazole 84:04:16 186
Nystatine/néomycine (sulfate de)/gramicidine/triamcinolone (acétonide de) 84:06:00 192
Nystatine/néomycine (sulfate de)/triamcinolone (acétonide de)/gramicidine 84:06:00 192
Octreotide Acetate A29
OCUFLOX Liq/Liq Oph 0.3% 02143291 ALL 52:04:12 139
ODANS LCD Liq/Liq Top 20% 00358495 ODN 84:32:00 196
Ofloxacin 08:22:00 25
Ofloxacin 52:04:12 139
Ofloxacine 08:22:00 25
Ofloxacine 52:04:12 139
OGEN Tab/Co. Orl 0.625mg 02089793 PCA 68:16:00 170
OGEN Tab/Co. Orl 2.5mg 02089777 PCA 68:16:00 170
OGEN Tab/Co. Orl 1.25mg 02089769 PCA 68:16:00 170
Olanzapine 28:16:12 117
Olanzapine A29
Olsalazine sodique 56:40:00 156
Olsalazine Sodium 56:40:00 156
Omeprazole A30
Ondansetron A30
Ondansétron dihydraté (chlorhydrate d') 56:22:00 152
Ondansetron Hydrochloride 56:22:00 152
ONE-ALPHA Cap/Caps Orl 1mcg 00474525 LEO 88:16:00 202
ONE-ALPHA Cap/Caps Orl 0.25mcg 00474517 LEO 88:16:00 202
OPTICROM Liq/Liq Oph 2% 02230621 ALL 92:00:00 210
ORAFEN Sup/Supp. Rt 100mg 02165481 TCH 28:08:04 80
ORAMORPH SR (DISC/NON DISP July 1/03) Srt/Co.L.C. Orl 30mg 01988727 BOE 28:08:08 89
ORAMORPH SR (DISC/NON DISP July 1/03) Srt/Co.L.C. Orl 60mg 01988735 BOE 28:08:08 89
ORAMORPH SR (DISC/NON DISP July 3/03) Srt/Co.L.C. Orl 100mg 01988743 BOE 28:08:08 89
ORAP Tab/Co. Orl 2mg 00313815 PHL 28:16:08 113
ORAP Tab/Co. Orl 4mg 00313823 PHL 28:16:08 113
ORCIPREN (DISC/NON DISP Sept 18/03) Syr/Sir. Orl 2mg 02229862 TCH 12:12:00 37
Orciprénaline (sulfate d') 12:12:00 37
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Orciprenaline Sulfate 12:12:00 37
Orphénadrine (citrate d') 12:20:00 42
Orphenadrine Citrate 12:20:00 42
ORTHO 0.5/35 (21) Tab/Co. Orl 0.5mg/0.035mg 00317047 JAN 68:12:00 167
ORTHO 0.5/35 (28) Tab/Co. Orl 0.5mg/0.035mg 00340731 JAN 68:12:00 167
ORTHO 1/35 (21) Tab/Co. Orl 1mg/0.035mg 00372846 JAN 68:12:00 167
ORTHO 1/35 (28) Tab/Co. Orl 1mg/0.035mg 00372838 JAN 68:12:00 167
ORTHO 7/7/7 (21) Tab/Co. Orl 1mg/0.75mg/0.5mg/0.035mg/0.035mg/0.035mg 00602957 JAN 68:12:00 168
ORTHO 7/7/7 (28) Tab/Co. Orl 1mg/0.75mg/0.5mg/0.035mg/0.035mg/0.035mg 00602965 JAN 68:12:00 168
ORTHO-DIENESTROL (DISC/NON DISP July 1/03) Crm/Cr. Vag 0.01% 00441295 JAN 68:16:00 169
ORTHO-NOVUM 1/50 (21) Tab/Co. Orl 1mg/0.05mg 00022608 JAN 68:12:00 167
ORUDIS (DISC/NON DISP Jan 1/04) Sup/Supp. Rt 100mg 01926411 AVE 28:08:04 80
ORUDIS (DISC/NON DISP June 13/04) Cap/Caps Orl 50mg 01926403 AVE 28:08:04 80
ORUDIS E-100 (DISC/NON DISP July 1/03) Ect/Co.Ent. Orl 100mg 01926365 AVE 28:08:04 80
ORUDIS E-50 (DISC/NON DISP July 1/04) Ect/Co.Ent. Orl 50mg 01926381 AVE 28:08:04 80
ORUDIS SR Srt/Co.L.C. Orl 200mg 01926373 AVE 28:08:04 80
OSTAC Cap/Caps Orl 400mg 01927078 HLR 92:00:00 206
OSTOFORTE Cap/Caps Orl 50000unit 00009830 FRS 88:16:00 202
OVRAL (21) Tab/Co. Orl 0.05mg/0.25mg 02043033 WAY 68:12:00 166
OVRAL (28) Tab/Co. Orl 0.05mg/0.25mg 02043041 WAY 68:12:00 166
Oxazepam 28:24:08 122
Oxazépam 28:24:08 122
Oxeze 12mcg Aem 2237224 AST A21
Oxprénolol (chlorhydrate d') 24:08:00 70
Oxprenolol Hydrochloride 24:08:00 70
OXSORALEN Cap/Caps Orl 10mg 01946374 ICN 84:50:00 197
Oxtriphylline 86:16:00 198
Oxtriphylline 86:16:00 198
Oxy IR Tab 10mg 2240131 PFR A30
Oxy IR Tab 20mg 2240132 PFR A30
Oxy IR Tab 5mg 2231934 PFR A30
OXYBUTIN Tab/Co. Orl 5mg 02220059 ICN 86:12:00 198
Oxybutynin Hydrochloride 86:12:00 198
Oxybutynin XL A30
Oxybutynine (chlorhydrate d') 86:12:00 198
Oxycodone A30-A31
Oxycodone (chlorhydrate d') 28:08:08 90
Oxycodone (chlorhydrate d')/acétaminophène 28:08:92 93
Oxycodone (chlorhydrate d')/acide acétylsalicylique 28:08:92 93
Oxycodone Hydrochloride 28:08:08 90
Oxycodone Hydrochloride/Acetaminophen 28:08:92 93
Oxycodone Hydrochloride/Acetylsalicylic Acid 28:08:92 93
Oxycontin CR Tab 10mg 2202441 PFR A31
Oxycontin CR Tab 20mg 2202468 PFR A31
Oxycontin CR Tab 40mg 2202476 PFR A31
Oxycontin CR Tab 80mg 2202484 PFR A31
OXYDERM Lot/Lot Top 10% 00432938 ICN 84:28:00 195
OXYDERM Lot/Lot Top 20% 00374318 ICN 84:28:00 195
PALAFER Sus/Susp. Orl 60mg 01923439 GCH 20:04:04 43
PALAFER Cap/Caps Orl 300mg 01923420 GCH 20:04:04 43
PALUDRINE Tab/Co. Orl 100mg 02043068 WAY 08:20:00 22
PANCREASE Cap/Ecc Orl 4000unit/20000unit/25000unit 02242374 JAN 56:16:00 150
PANCREASE MT 10 Ecc/Ecc Orl 10000unit/30000unit/30000unit 00789437 JAN 56:16:00 150
PANCREASE MT 16 Ecc/Ecc Orl 16000unit/48000unit/48000unit 00789429 JAN 56:16:00 150
PANCREASE MT 4 Ecc/Ecc Orl 4000unit/12000unit/12000unit 00789445 JAN 56:16:00 150
PANOXYL Gel/Gel Top 20%/6% 00373036 STI 84:28:00 195
PANOXYL Gel/Gel Top 15%/6% 00403571 STI 84:28:00 195
PANOXYL Gel/Gel Top 10%/6% 00263699 STI 84:28:00 195
PANOXYL AQUAGEL Crm/Cr. Top 20% 02223864 STI 84:28:00 195
PANOXYL AQUAGEL (DISC/NON DISP Aug 1/05) Gel/Gel Top 10% 02223856 STI 84:28:00 195
Pantoloc Tab 40mg 2229453 SLV A31
Pantoprazole A31
Pariet Tab 10mg 2243796 JAN A33
PARLODEL Cap/Caps Orl 5mg 00568643 NVR 92:00:00 206
PARLODEL Tab/Co. Orl 2.5mg 00371033 NVR 92:00:00 206
PARNATE Tab/Co. Orl 10mg 01919598 GSK 28:16:04 106
Paroxetine 28:16:04 105
PARSITAN Tab/Co. Orl 50mg 01927744 ERF 12:08:04 33
PAXIL Tab/Co. Orl 30mg 01940473 GSK 28:16:04 105
PAXIL Tab/Co. Orl 20mg 01940481 GSK 28:16:04 105
PEDIAPRED Liq/Liq Orl 1mg 02230619 AVE 68:04:00 164
PEDIAZOLE Pws/Pds. Orl 40mg/120mg 00583405 ABB 08:12:12 11
PENGLOBE Tab/Co. Orl 400mg 00627127 AZE 08:12:16 14
Penicillamine 64:00:00 160
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Pénicillamine 64:00:00 160
Penicillin G Benzathine 08:12:16 15
Penicillin V Benzathine 08:12:16 15
Penicillin V Potassium 08:12:16 15
Pénicilline g benzathine 08:12:16 15
Pénicilline v benzathine 08:12:16 15
Pénicilline v potassique 08:12:16 15
PENTACARINAT 300 Pws/Pds. Im 300mg 01926748 ROP 08:40:00 27
PENTAMIDINE ISETHIONATE Pws/Pds. Im 300mg 02183080 MAY 08:40:00 27
Pentamidine Isethionate 08:40:00 27
Pentamidine, iséthionate de 08:40:00 27
PENTAMYCETIN Dps/Gttes Oph 0.5% 02164051 SIL 52:04:04 135
PENTAMYCETIN Ont/Ont Oph 1% 01980564 SIL 52:04:04 135
PENTAMYCETIN Dps/Gttes Oph 0.25% 01980556 SIL 52:04:04 135
PENTAMYCETIN HC Ont/Ont Oph 1%/1% 01980580 SIL 52:04:04 135
PENTAMYCETIN/HC Sus/Susp. Oph 0.2%/1% 01980572 SIL 52:04:04 135
PENTASA Sus/Susp. Rt 1gm 02153521 FEI 56:40:00 153
PENTASA Sus/Susp. Rt 4gm 02153556 FEI 56:40:00 153
PENTASA Sup/Supp. Rt 1gm 02153564 FEI 56:40:00 153
PENTASA Srt/Co.L.C. Orl 250mg 02099675 FEI 56:40:00 153
PENTASA Srt/Co.L.C. Orl 500mg 02099683 FEI 56:40:00 153
Pentazocine (chlorhydrate de) 28:08:12 91
Pentazocine Hydrochloride 28:08:12 91
PEN-VEE Sus/Susp. Orl 36mg 02229618 PGO 08:12:16 15
PEN-VEE Sus/Susp. Orl 60mg 02229617 PGO 08:12:16 15
PEN-VEE Tab/Co. Orl 300mg 02229619 LIH 08:12:16 15
PEPTOL Tab/Co. Orl 300mg 00546240 HOR 56:40:00 154
PEPTOL Tab/Co. Orl 600mg 00584282 HOR 56:40:00 154
PEPTOL Tab/Co. Orl 400mg 00568449 HOR 56:40:00 154
PERCOCET Tab/Co. Orl 5mg/325mg 01916475 BMN 28:08:92 93
PERCOCET DEMI Tab/Co. Orl 2.5mg/325mg 01916491 BMN 28:08:92 93
PERCODAN Tab/Co. Orl 5mg/325mg 01916572 BMN 28:08:92 93
PERCODAN-DEMI Tab/Co. Orl 2.5mg/325mg 01916556 BMN 28:08:92 93
Pergolide (mésylate de) 92:00:00 209
Pergolide Mesylate 92:00:00 209
PERIACTIN (DISC/NON DISP July 1/03) Syr/Sir. Orl 0.4mg 00016314 MCL 04:00:00 1
PERIACTIN (DISC/NON DISP July 29/04) Tab/Co. Orl 4mg 00016454 MCL 04:00:00 1
Pericyazine 28:16:08 113
Péricyazine 28:16:08 113
PERMAX Tab/Co. Orl 0.05mg 02123320 DRH 92:00:00 209
PERMAX Tab/Co. Orl 0.25mg 02123339 DRH 92:00:00 209
PERMAX Tab/Co. Orl 1mg 02123347 DRH 92:00:00 209
Permethrin 84:04:12 185
Permethrine 84:04:12 185
Perméthrine 84:04:12 185
Perphenazine 28:16:08 113
Perphénazine 28:16:08 113
PERSANTINE Tab/Co. Orl 75mg 00452092 BOE 24:12:00 73
PERSANTINE Tab/Co. Orl 50mg 00067393 BOE 24:12:00 73
PERSANTINE Tab/Co. Orl 100mg 00452106 BOE 24:12:00 73
PERSANTINE (DISC/NON DISP Jan 1/05) Tab/Co. Orl 25mg 00067385 BOE 24:12:00 73
PHENAZO Tab/Co. Orl 200mg 00454583 ICN 84:08:00 193
PHENAZO Tab/Co. Orl 100mg 00271489 ICN 84:08:00 193
Phénazopyridine (chlorhydrate de) 84:08:00 193
Phenazopyridine Hydrochloride 84:08:00 193
Phénelzine (sulfate de) 28:16:04 105
Phenelzine Sulfate 28:16:04 105
PHENERGAN Liq/Liq Im 25mg 01927566 AVE 04:00:00 2
Phenobarbita/Ergotamine Tartaratel/Belladonna 12:16:00 40
PHENOBARBITAL Elx/Elixir Orl 5mg 00645575 PMS 28:12:04 94
Phenobarbital 28:12:04 94
Phénobarbital 28:12:04 94
PHENOBARBITAL (DISC/NON DISP Mar 26/05) Tab/Co. Orl 60mg 00093556 DCL 28:12:04 94
PHENOBARBITAL (DISC/NON DISP Mar 26/05) Tab/Co. Orl 15mg 00093505 DCL 28:12:04 94
PHENOBARBITAL (DISC/NON DISP Mar 26/05) Tab/Co. Orl 30mg 00093521 DCL 28:12:04 94
PHENOBARBITAL (DISC/NON DISP Mar 26/05) Tab/Co. Orl 100mg 00093564 DCL 28:12:04 94
Phénobarbital sodique 28:12:04 94
PHENOBARBITAL SODIUM Liq/Liq Im 30mg 00497487 ABB 28:12:04 94
Phenobarbital Sodium 28:12:04 94
Phénobarbital/ergotamine (tartrate d')/belladonna 12:16:00 40
Phénobarbital/hyoscyamine (sulfate de)/atropine (sulfate d')/scopolamine (bromhydrate de) 12:08:08 36
Phenobarbital/Hyoscyamine Sulfate/Atropine Sulfate/Hyoscine Hydrobromide 12:08:08 36
Phenytoin 28:12:12 95
PHENYTOIN SODIUM Liq/Liq Im 50mg 00780626 SIL 28:12:12 96
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Phenytoin Sodium 28:12:12 96
Phénytoïne 28:12:12 95
Phénytoïne sodique 28:12:12 96
Phosphate acide de sodium/sodium (bicarbonate de)/potassium (bicarbonate de) 40:12:00 128
PHOSPHATE NOVARTIS Evt/Co.Eff. Orl 356mg/350mg/315mg 00225819 NVR 40:12:00 128
PHOSPHOLINE IODIDE (DISC/NON DISP Aug 30/03) Pws/Pds. Oph 2.5mg 02043343 WAY 52:20:00 143
PHOSPHOLINE IODIDE (DISC/NON DISP July 1/03) Pws/Pds. Oph 1.25 02238076 WAY 52:20:00 143
PHYLLOCONTIN Srt/Co.L.C. Orl 225mg 02014270 PFR 86:16:00 198
PHYLLOCONTIN-350 Srt/Co.L.C. Orl 350mg 02014289 PFR 86:16:00 198
PHYTONADIONE Liq/Liq Im 2mg 00243876 IMS 88:24:00 203
PILOCARPINE Dps/Gttes Oph 1% 02229556 SCN 52:20:00 143
Pilocarpine (chlorhydrate de) 52:20:00 143
Pilocarpine (chlorhydrate de)/timolol (maléate de) 52:36:00 147
PILOCARPINE (DISC/NON DISP Aug 31/03) Dps/Gttes Oph 4% 02229395 TCH 52:20:00 143
PILOCARPINE (DISC/NON DISP Dec 1/03) Dps/Gttes Oph 2% 02229555 SCN 52:20:00 143
PILOCARPINE (DISC/NON DISP Dec 1/03) Dps/Gttes Oph 4% 02229554 SCN 52:20:00 143
PILOCARPINE (DISC/NON DISP Mar 19/04) Dps/Gttes Oph 1% 02213036 RIP 52:20:00 143
PILOCARPINE (DISC/NON DISP Mar 19/04) Dps/Gttes Oph 2% 02213044 RIP 52:20:00 143
PILOCARPINE (DISC/NON DISP Mar 19/04) Dps/Gttes Oph 4% 02213052 RIP 52:20:00 143
PILOCARPINE (DISC/NON DISP Sept 18/03) Dps/Gttes Oph 1% 02229393 TCH 52:20:00 143
PILOCARPINE (DISC/NON DISP Sept 18/03) Dps/Gttes Oph 2% 02229394 TCH 52:20:00 143
Pilocarpine Hydrochloride 52:20:00 143
Pilocarpine Hydrochloride/Timolol Maleate 52:36:00 147
PILOPINE HS Gel/Gel Oph 4% 00575240 ALC 52:20:00 144
Pimozide 28:16:08 113
Pindolol 24:08:00 71
Pindolol/Hydrochlorothiazide 24:08:00 71
Pindolol/hydrochlorothiazide 24:08:00 71
Piperacilin Sodium 08:12:16 16
PIPERACILLIN Pws/Pds. Iv 2gm 02246640 MAY 08:12:16 16
PIPERACILLIN Pws/Pds. Iv 3gm 02246641 MAY 08:12:16 16
PIPERACILLIN Pws/Pds. Iv 4gm 02246642 MAY 08:12:16 16
Pipéracilline sodique 08:12:16 16
Pipérazine (adipate de) 08:08:00 3
Piperazine Adipate 08:08:00 3
Piperonyl Butoxyde 84:04:12 185
Pipéronyl Butoxyde 84:04:12 185
PIPORTIL L4 Liq/Liq Im 50mg 01926675 AVE 28:16:08 114
PIPORTIL L4 Liq/Liq Im 25mg 01926667 AVE 28:16:08 114
Pipotiazine (palmitate de) 28:16:08 114
Pipotiazine Palmitate 28:16:08 114
PIPRACIL Pws/Pds. Iv 2gm 02173425 WAY 08:12:16 16
PIPRACIL Pws/Pds. Iv 3gm 02173433 WAY 08:12:16 16
PIPRACIL Pws/Pds. Iv 4gm 02173441 WAY 08:12:16 16
Piroxicam 28:08:04 82
Pivampicillin 08:12:16 16
Pivampicilline 08:12:16 16
Pivmecillinam Hydrochloride 08:12:16 16
Pivmecilliname (chlorhydrate de) 08:12:16 16
Pizotyline (maléate hydrogéné de) 12:16:00 40
Pizotyline Hydrogen Maleate 12:16:00 40
PLACEBO Cap/Caps Orl 100mg 00501190 ODN 92:00:00 208
PLAN B Tab/Co. Orl 0.75mg 02241674 PAL 68:12:00 166
PLAQUENIL Tab/Co. Orl 200mg 02017709 SNS 08:20:00 22
Plavix Tab 75mg 2238682 SNS A16
PLENDIL Srt/Co.L.C. Orl 10mg 00851787 AZE 24:04:00 56
PLENDIL Srt/Co.L.C. Orl 2.5mg 02057778 AZE 24:04:00 56
PLENDIL Srt/Co.L.C. Orl 5mg 00851779 AZE 24:04:00 56
pms-ACETAMINOPHEN Tab/Co. Orl 325mg 00891177 PMS 28:08:92 91
pms-AMANTADINE HYDROCHLORIDE Cap/Caps Orl 100mg 01990403 PMS 92:00:00 205
pms-AMIODARONE Tab/Co. Orl 200mg 02242472 PMS 24:04:00 49
pms-AMOXICILLIN Pws/Pds. Orl 25mg 02230245 PMS 08:12:16 12
pms-AMOXICILLIN Pws/Pds. Orl 50mg 02230246 PMS 08:12:16 12
pms-AMOXICILLIN Cap/Caps Orl 250mg 02230243 PMS 08:12:16 12
PMS-AMOXICILLIN Cap/Caps Orl 500mg 02230244 PMS 08:12:16 12
pms-ATENOLOL Tab/Co. Orl 50mg 02237600 PMS 24:04:00 50
pms-ATENOLOL Tab/Co. Orl 100mg 02237601 PMS 24:04:00 50
pms-BACLOFEN Tab/Co. Orl 20mg 02063743 PMS 12:20:00 41
pms-BACLOFEN Tab/Co. Orl 10mg 02063735 PMS 12:20:00 41
pms-BENZYDAMINE Liq/Liq Buc 0.15% 02229777 PMS 52:16:00 142
pms-BETHANECHOL CHLORIDE Tab/Co. Orl 10mg 00759171 PMS 12:04:00 33
pms-BETHANECHOL CHLORIDE Tab/Co. Orl 25mg 00739162 PMS 12:04:00 33
pms-BETHANECHOL CHLORIDE Tab/Co. Orl 50mg 00759198 PMS 12:04:00 33
pms-BRIMONIDINE Liq/Liq Oph 0.2% 02246284 PMS 52:36:00 146

I - 47



PRODUCT NAME DOSAGE FORM, ROUTE & STRENGTH DIN MFG CLASS PAGES
NOM DU PRODUIT FORME DE POSOLOGIQUE, VOIE ET CONCENTRATION FAB CATEGORIE

pms-BROMOCRIPTINE Tab/Co. Orl 2.5mg 02231702 PMS 92:00:00 206
pms-BROMOCRIPTINE Cap/Caps Orl 5mg 02236949 PMS 92:00:00 206
pms-BUSPIRONE Tab/Co. Orl 10mg 02230942 PMS 28:24:92 124
pms-CAPTOPRIL Tab/Co. Orl 12.5mg 02230203 PMS 24:04:00 51
pms-CAPTOPRIL Tab/Co. Orl 25mg 02230204 PMS 24:04:00 51
pms-CAPTOPRIL Tab/Co. Orl 50mg 02230205 PMS 24:04:00 51
pms-CAPTOPRIL Tab/Co. Orl 100mg 02230206 PMS 24:04:00 51
pms-CARBAMAZEPINE Srt/Co.L.C. Orl 200mg 02231543 PMS 28:12:92 97
pms-CARBAMAZEPINE Srt/Co.L.C. Orl 400mg 02231544 PMS 28:12:92 97
pms-CEFACLOR Pws/Pds. Orl 25mg 02185857 PMS 08:12:06 6
pms-CEFACLOR Pws/Pds. Orl 50mg 02185865 PMS 08:12:06 6
pms-CEFACLOR Pws/Pds. Orl 75mg 02185873 PMS 08:12:06 6
pms-CEFACLOR Cap/Caps Orl 250mg 02185830 PMS 08:12:06 6
pms-CEFACLOR Cap/Caps Orl 500mg 02185849 PMS 08:12:06 6
pms-CEPHALEXIN Tab/Co. Orl 500mg 02177803 PMS 08:12:06 9
pms-CEPHALEXIN Pws/Pds. Orl 25mg 02177811 PMS 08:12:06 9
pms-CEPHALEXIN Pws/Pds. Orl 50mg 02177838 PMS 08:12:06 9
pms-CEPHALEXIN Tab/Co. Orl 250mg 02177781 PMS 08:12:06 9
pms-CHLORAL HYDRATE Syr/Sir. Orl 100mg 00792659 PMS 28:24:92 124
pms-CHOLESTYRAMINE light (42 doses) Pws/Pds. Orl 4gm Can/boîte 02141795 PMS 24:06:00 64
pms-CHOLESTYRAMINE light (80 doses) Pws/Pds. Orl 4gm Can/boîte 02125463 PMS 24:06:00 64
pms-CHOLESTYRAMINE ligth Pws/Pds. Orl 4gm Packets/sachets 00890960 PMS 24:06:00 63
pms-CHOLESTYRAMINE REGULAR Pws/Pds. Orl 4gm Packets/sachets 02210320 PMS 24:06:00 64
pms-CHOLESTYRAMINE REGULAR (42 doses) Pws/Pds. Orl 4gm Can/boîte 02207745 PMS 24:06:00 64
pms-CIMETIDINE Tab/Co. Orl 300mg 02229718 PMS 56:40:00 154
pms-CIMETIDINE Tab/Co. Orl 400mg 02229719 PMS 56:40:00 154
pms-CIMETIDINE Tab/Co. Orl 600mg 02229720 PMS 56:40:00 154
pms-CIMETIDINE (DISC/NON DISP Jan 1/05) Tab/Co. Orl 200mg 02229717 PMS 56:40:00 154
pms-CIMETIDINE (DISC/NON DISP Jan 1/05) Tab/Co. Orl 800mg 02229721 PMS 56:40:00 154
pms-CLOBAZAM Tab/Co. Orl 10mg 02244474 PMS 28:12:08 95
pms-CLONAZEPAM Tab/Co. Orl 2mg 02048736 PMS 28:12:08 95
pms-CLONAZEPAM Tab/Co. Orl 1mg 02048728 PMS 28:12:08 95
pms-CLONAZEPAM R Tab/Co. Orl 0.5mg 02207818 PMS 28:12:08 95
pms-CYCLOBENZAPRINE Tab/Co. Orl 10mg 02212048 PMS 12:20:00 41
pms-DEFEROXAMINE Pws/Pds. Im 500mg 02242055 PMS 64:00:00 160
pms-DESIPRAMINE Tab/Co. Orl 75mg 01946242 PMS 28:16:04 101
pms-DESIPRAMINE Tab/Co. Orl 10mg 01946250 PMS 28:16:04 100
pms-DESIPRAMINE Tab/Co. Orl 25mg 01946269 PMS 28:16:04 100
pms-DESIPRAMINE Tab/Co. Orl 50mg 01946277 PMS 28:16:04 100
pms-DESONIDE Ont/Ont Top 0.5% 02229323 PMS 84:06:00 189
pms-DESONIDE Crm/Cr. Top 0.5% 02229315 PMS 84:06:00 188
pms-DEXAMETHASON Tab/Co. Orl 4mg 01964070 PMS 68:04:00 162
pms-DEXAMETHASON Tab/Co. Orl 0.5mg 01964976 PMS 68:04:00 162
pms-DEXAMETHASONE SODIUM Dps/Gttes Oph 0.1% 00785261 PMS 52:08:00 140
pms-DEXAMETHASONE SODIUM PHOS. (DISC/NON DISP July 1/03) Liq/Liq Im 4mg 00751863 PMS 68:04:00 162
pms-DICLOFENAC Sup/Supp. Rt 50mg 02231506 PMS 28:08:04 77
pms-DICLOFENAC Sup/Supp. Rt 100mg 02231508 PMS 28:08:04 77
pms-DICLOFENAC Ect/Co.Ent. Orl 25mg 02231502 PMS 28:08:04 77
pms-DICLOFENAC Ect/Co.Ent. Orl 50mg 02231503 PMS 28:08:04 77
pms-DICLOFENAC SR Srt/Co.L.C. Orl 75mg 02231504 PMS 28:08:04 77
pms-DICLOFENAC SR Srt/Co.L.C. Orl 100mg 02231505 PMS 28:08:04 77
pms-DIPIVEFRIN Liq/Liq Oph 0.1% 02237868 PMS 52:24:00 144
pms-DOMPERIDONE Tab/Co. Orl 10mg 02236466 PMS 56:40:00 155
pms-DOXAZOSIN Tab/Co. Orl 1mg 02244527 PMS 24:08:00 68
pms-DOXAZOSIN Tab/Co. Orl 2mg 02244528 PMS 24:08:00 68
pms-DOXAZOSIN Tab/Co. Orl 4mg 02244529 PMS 24:08:00 69
pms-ERYTHROMYCIN Ont/Ont Oph 0.5% 01912755 PMS 52:04:04 135
pms-FENOFIBRATE Cap/Caps Orl 200mg 02231780 PMS 24:06:00 64
pms-FERROUS GLUCONATE Tab/Co. Orl 300mg 00743976 PVR 20:04:04 44
pms-FERROUS SULFATE Dps/Gttes Orl 125mg 00816035 PMS 20:04:04 44
pms-FERROUS SULFATE Syr/Sir. Orl 30mg 00792675 PMS 20:04:04 44
pms-FERROUS SULFATE Tab/Co. Orl 300mg 00586323 PMS 20:04:04 45
pms-FERROUS SULFATE Dps/Gttes Orl 75mg 02222574 PMS 20:04:04 44
pms-FLUCONAZOLE Tab/Co. Orl 50mg 02245643 PMS 08:12:04 4
pms-FLUCONAZOLE Tab/Co. Orl 100mg 02245644 PMS 08:12:04 5
pms-FLUOXETINE Cap/Caps Orl 20mg 02177587 PMS 28:16:04 102
pms-FLUPHENAZINE Liq/Liq Im 25mg 02091275 PMS 28:16:08 110
pms-FLUPHENAZINE Liq/Liq Im 100mg 02241928 PMS 28:16:08 110
pms-FLUTAMIDE Tab/Co. Orl 250mg 02230104 PMS 10:10:00 32
pms-FLUVOXAMINE Tab/Co. Orl 50mg 02240682 PMS 28:16:04 102
pms-FLUVOXAMINE Tab/Co. Orl 100mg 02240683 PMS 28:16:04 102
pms-GEMFIBROZIL Cap/Caps Orl 300mg 02239951 PMS 24:06:00 65
pms-GEMFIBROZIL Tab/Co. Orl 600mg 02230183 PMS 24:06:00 65
pms-GENTAMICIN (DISC/NON DISP Jan 1/05) Ont/Ont Top 0.1% 00872881 PMS 84:04:04 180
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pms-GENTAMICIN SULFATE Dps/Gttes Oph 0.3% 00776521 PMS 52:04:04 136
pms-GENTAMICINE Dps/Gttes Ot 0.3% 02230889 PMS 52:04:04 136
pms-HYDROMORPHONE Tab/Co. Orl 2mg 00885436 PMS 28:08:08 86
pms-HYDROMORPHONE Tab/Co. Orl 4mg 00885401 PMS 28:08:08 86
pms-HYDROMORPHONE Tab/Co. Orl 1mg 00885444 PMS 28:08:08 86
pms-HYDROMORPHONE Tab/Co. Orl 8mg 00885428 PMS 28:08:08 86
pms-HYDROMORPHONE Syr/Sir. Orl 1mg/ml 01916386 PMS 28:08:08 86
pms-HYDROXYZINE Syr/Sir. Orl 2mg 00741817 PMS 28:24:92 124
pms-INDAPAMIDE Tab/Co. Orl 2.5mg 02239620 PMS 40:28:00 130
pms-IPRATROPIUM Spr/Spr. Nas 0.03% 02239627 PMS 12:08:08 36
pms-IPRATROPIUM Liq/Liq Inh 250mcg/ml 02231136 PMS 12:08:08 35
pms-IPRATROPIUM (1ml nebules) Liq/Liq Inh 250mcg/ml 02231244 PMS 12:08:08 35
pms-IPRATROPIUM (2ml nebules) Liq/Liq Inh 250mcg/ml 02231245 PMS 12:08:08 35
pms-KETOPROFEN Sup/Supp. Rt 100mg 02015951 PMS 28:08:04 80
pms-KETOPROFEN Cap/Caps Orl 50mg 02150808 PMS 28:08:04 80
pms-KETOPROFEN E-100 Ect/Co.Ent. Orl 100mg 02150824 PMS 28:08:04 80
pms-KETOPROFEN E-50 Ect/Co.Ent. Orl 50mg 02150816 PMS 28:08:04 80
pms-KETOTIFEN Tab/Co. Orl 1mg 02231680 PMS 92:00:00 208
pms-KETOTIFEN Syr/Sir. Orl 0.2mg 02231679 PMS 92:00:00 208
pms-LEVOBUNOLOL Liq/Liq Oph 0.5% 02237991 PMS 52:36:00 147
pms-LINDANE Lot/Lot Top 1% 00703591 PMS 84:04:12 185
pms-LINDANE Shp/Shp Top 1% 00703605 PMS 84:04:12 185
pms-LITHIUM CARBONATE Cap/Caps Orl 150mg 02216132 PMS 28:28:00 126
pms-LITHIUM CARBONATE Cap/Caps Orl 300mg 02216140 PMS 28:28:00 126
pms-LOPERAMIDE Tab/Co. Orl 2mg 02228351 PMS 56:08:00 150
pms-LOPERAMIDE HYDROCHLORIDE Liq/Liq Orl 0.2mg 02016095 PMS 56:08:00 150
pms-LORAZEPAM Tab/Co. Orl 0.5mg 00728187 PMS 28:24:08 121
pms-LORAZEPAM Tab/Co. Orl 1mg 00728195 PMS 28:24:08 122
pms-LORAZEPAM Tab/Co. Orl 2mg 00728209 PMS 28:24:08 122
pms-LOVASTATIN Tab/Co. Orl 20mg 02246013 PMS 24:06:00 65
pms-LOVASTATIN Tab/Co. Orl 40mg 02246014 PMS 24:06:00 66
pms-LOXAPINE Liq/Liq Orl 25mg 02239101 PMS 28:16:08 112
pms-LOXAPINE Tab/Co. Orl 5mg 02230837 PMS 28:16:08 112
pms-LOXAPINE Tab/Co. Orl 10mg 02230838 PMS 28:16:08 112
pms-LOXAPINE Tab/Co. Orl 25mg 02230839 PMS 28:16:08 112
pms-LOXAPINE Tab/Co. Orl 50mg 02230840 PMS 28:16:08 112
pms-LOXAPINE Tab/Co. Orl 2.5mg 02242868 PMS 28:16:08 112
pms-MEFENAMIC Cap/Caps Orl 250mg 02231208 PMS 28:08:04 81
pms-METFORMIN Tab/Co. Orl 850mg 02242589 PMS 68:20:92 173
pms-METFORMIN Tab/Co. Orl 500mg 02223562 PMS 68:20:92 173
pms-METHOTRIMEPRAZINE Tab/Co. Orl 5mg 02232903 PMS 28:24:92 125
pms-METHOTRIMEPRAZINE Tab/Co. Orl 25mg 02232904 PMS 28:24:92 125
pms-METHOTRIMEPRAZINE Tab/Co. Orl 50mg 02232905 PMS 28:24:92 125
pms-METHYLPHENIDATE Tab/Co. Orl 10mg 00584991 PMS 28:20:00 118
pms-METHYLPHENIDATE Tab/Co. Orl 20mg 00585009 PMS 28:20:00 118
pms-METOCLOPRAMIDE Syr/Sir. Orl 1mg 02230433 PMS 56:40:00 155
pms-METOCLOPRAMIDE Tab/Co. Orl 5mg 02230431 PMS 56:40:00 155
pms-METOCLOPRAMIDE-10 Tab/Co. Orl 10mg 02230432 PMS 56:40:00 155
pms-METOPROLOL-B Tab/Co. Orl 50mg 02145413 PMS 24:04:00 57
pms-METOPROLOL-B Tab/Co. Orl 100mg 02145421 PMS 24:04:00 57
pms-METOPROLOL-L Tab/Co. Orl 50mg 02230803 PMS 24:04:00 57
pms-METOPROLOL-L Tab/Co. Orl 100mg 02230804 PMS 24:04:00 57
pms-METRONIDAZOLE (DISC/NON DISP July 27/03) Tab/Co. Orl 250mg 00584339 PMS 08:40:00 26
pms-MINOCYCLINE Cap/Caps Orl 50mg 02239238 PMS 08:12:24 17
pms-MINOCYCLINE Cap/Caps Orl 100mg 02239239 PMS 08:12:24 17
pms-MISOPROSTOL Tab/Co. Orl 200mcg 02244125 PMS 56:40:00 156
pms-MOCLOBEMIDE Tab/Co. Orl 150mg 02243218 PMS 28:16:04 104
pms-MOCLOBEMIDE Tab/Co. Orl 300mg 02243219 PMS 28:16:04 104
pms-MORPHINE SULFATE Srt/Co.L.C. Orl 15mg 02245284 PMS 28:08:08 89
pms-MORPHINE SULFATE Srt/Co.L.C. Orl 30mg 02245285 PMS 28:08:08 89
pms-MORPHINE SULFATE Srt/Co.L.C. Orl 60mg 02245286 PMS 28:08:08 89
pms-NAPROXEN Sup/Supp. Rt 500mg 02017237 PMS 28:08:04 81
pms-NEFAZODONE Tab/Co. Orl 100mg 02245102 PMS 28:16:04 104
pms-NEFAZODONE Tab/Co. Orl 150mg 02245103 PMS 28:16:04 104
pms-NEFAZODONE Tab/Co. Orl 200mg 02245111 PMS 28:16:04 104
pms-NIFEDINE (DISC/NON DISP Jan 1/05) Cap/Caps Orl 5mg 02235897 PMS 24:04:00 58
pms-NIFEDINE (DISC/NON DISP Jan 1/05) Cap/Caps Orl 10mg 02235898 PMS 24:04:00 58
PMS-NORFLOXACIN Tab/Co. Orl 400mg 02246596 PMS 08:22:00 25
pms-NORTRIPTYLINE Cap/Caps Orl 10mg 02177692 PMS 28:16:04 105
pms-NORTRIPTYLINE Cap/Caps Orl 25mg 02177706 PMS 28:16:04 105
pms-NYLIDRIN Tab/Co. Orl 6mg 00590975 PMS 24:12:00 75
pms-NYSTATIN ORAL Sus/Susp. Orl 100000unit 00792667 PMS 08:12:04 5
pms-OXYBUTYNIN Tab/Co. Orl 5mg 02240550 PMS 86:12:00 198
pms-OXYBUTYNIN Tab/Co. Orl 2.5mg 02240549 PMS 86:12:00 198
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pms-OXYBUTYNIN Syr/Sir. Orl 1mg 02223376 PMS 86:12:00 198
pms-PERPHENAZINE CONCENTRATE (DISC/NON DISP Jan 1/05) Liq/Liq Orl 3.2mg 00751898 PMS 28:16:08 113
pms-PHENOBARBITAL Tab/Co. Orl 30mg 00178802 PMS 28:12:04 94
pms-PHENOBARBITAL Tab/Co. Orl 100mg 00178829 PMS 28:12:04 94
pms-PHENOBARBITAL Tab/Co. Orl 15mg 00178799 PMS 28:12:04 94
pms-PHENOBARBITAL Tab/Co. Orl 60mg 00178810 PMS 28:12:04 94
pms-PINDOLOL Tab/Co. Orl 5mg 02231536 PMS 24:08:00 71
pms-PINDOLOL Tab/Co. Orl 10mg 02231537 PMS 24:08:00 71
pms-PINDOLOL Tab/Co. Orl 15mg 02231539 PMS 24:08:00 71
pms-PIROXICAM Cap/Caps Orl 10mg 00836249 PMS 28:08:04 82
pms-PIROXICAM Sup/Supp. Rt 20mg 02154463 PMS 28:08:04 83
pms-PIROXICAM Cap/Caps Orl 20mg 00836230 PMS 28:08:04 82
pms-PIROXICAM (DISC/NON DISP Jan 1/05) Sup/Supp. Rt 10mg 02154420 PMS 28:08:04 83
pms-POTASSIUM Liq/Liq Orl 20mEq/15mL 02238604 PMS 40:12:00 128
pms-PREDNISOLONE Liq/Liq Orl 1mg 02245532 PMS 68:04:00 164
pms-PROCHLORPERAZINE Tab/Co. Orl 5mg 00753661 PMS 28:16:08 114
pms-PROCHLORPERAZINE Tab/Co. Orl 10mg 00753637 PMS 28:16:08 114
pms-PROCHLORPERAZINE Sup/Supp. Rt 10mg 00753688 PMS 28:16:08 114
pms-PROCYCLIDINE Tab/Co. Orl 5mg 00587354 PMS 12:08:04 34
pms-PROCYCLIDINE Elx/Elixir Orl 0.5mg 00587362 PMS 12:08:04 34
pms-PROPAFENONE Tab/Co. Orl 150mg 02243727 PMS 24:04:00 59
pms-PROPAFENONE Tab/Co. Orl 300mg 02243728 PMS 24:04:00 60
pms-RANITIDINE Tab/Co. Orl 150mg 02242453 PMS 56:40:00 157
pms-RANITIDINE Tab/Co. Orl 300mg 02242454 PMS 56:40:00 157
pms-SALBUTAMOL Liq/Liq Inh 5mg/ml 02069571 PMS 12:12:00 38
pms-SALBUTAMOL Liq/Liq Inh 1mg/ml 02208229 PMS 12:12:00 38
pms-SELEGILINE Tab/Co. Orl 5mg 02238102 PMS 92:00:00 209
pms-SERTRALINE Cap/Caps Orl 25mg 02244838 PMS 28:16:04 106
pms-SERTRALINE Cap/Caps Orl 50mg 02244839 PMS 28:16:04 106
pms-SERTRALINE Cap/Caps Orl 100mg 02244840 PMS 28:16:04 106
pms-SOD POLYSTYRENE SULFONATE Sus/Susp. Orl 250mg 00769541 PMS 40:18:00 129
pms-SODIUM CROMOGLYCATE Liq/Liq Inh 10mg 02046113 PMS 92:00:00 210
pms-SODIUM CROMOGLYCATE Aem/Aém Nas 2% 01950541 PMS 92:00:00 210
pms-SODIUM POLYSTYRENE Pwr/Pd. Orl 100% 00755338 PMS 40:18:00 129
pms-SOTALOL Tab/Co. Orl 160mg 02238327 PMS 24:04:00 61
pms-SUCRALFATE Tab/Co. Orl 1gm 02238209 PMS 56:40:00 158
pms-TEMAZEPAM Cap/Caps Orl 15mg 02229455 PMS 28:24:08 123
pms-TEMAZEPAM Cap/Caps Orl 30mg 02229456 PMS 28:24:08 123
pms-TERAZOSIN Tab/Co. Orl 1mg 02243518 PMS 24:08:00 72
pms-TERAZOSIN Tab/Co. Orl 5mg 02243520 PMS 24:08:00 72
pms-TERAZOSIN Tab/Co. Orl 2mg 02243519 PMS 24:08:00 72
pms-TERAZOSIN Tab/Co. Orl 10mg 02243521 PMS 24:08:00 73
pms-THEOPHYLLINE Liq/Liq Orl 5.33333mg 00575151 PMS 86:16:00 199
pms-THIORIDAZINE Liq/Liq Orl 30mg 00775320 PMS 28:16:08 116
pms-TIAPROFENIC Tab/Co. Orl 200mg 02230827 PMS 28:08:04 83
pms-TIAPROFENIC Tab/Co. Orl 300mg 02230828 PMS 28:08:04 84
pms-TICLOPIDINE Tab/Co. Orl 250mg 02243327 PMS 92:00:00 211
pms-TIMOLOL Dps/Gttes Oph 0.25% 02083353 PMS 52:36:00 148
pms-TIMOLOL Dps/Gttes Oph 0.5% 02083345 PMS 52:36:00 148
pms-TOBRAMYCIN Liq/Liq Oph 0.3% 02239577 PMS 52:04:04 137
pms-TRAZODONE Tab/Co. Orl 50mg 01937227 PMS 28:16:04 107
pms-TRAZODONE HCL Tab/Co. Orl 100mg 01937235 PMS 28:16:04 107
pms-TRIFLUOPERAZINE Liq/Liq Orl 10mg 00751871 PMS 28:16:08 116
pms-VALPROIC Syr/Sir. Orl 50mg 02236807 PMS 28:12:92 98
pms-VALPROIC ACID Cap/Caps Orl 250mg 02230768 PMS 28:12:92 98
pms-VALPROIC ACID Ecc/Ecc Orl 500mg 02229628 PMS 28:12:92 98
pms-VANCOMYCIN Pws/Pds. Iv 500mg 02241820 PMS 08:12:28 19
pms-VANCOMYCIN Pws/Pds. Iv 1gm 02241821 PMS 08:12:28 18
pms-VERAPAMIL SR Srt/Co.L.C. Orl 240mg 02237791 PMS 24:04:00 62
pms-ZOPICLONE Tab/Co. Orl 7.5mg 02240606 PMS 28:24:92 126
PMS-ZOPICLONE Tab/Co. Orl 5mg 02243426 PMS 28:24:92 125
PODOFILM Liq/Liq Top 250mg 00598208 PMS 84:28:00 196
Polymyxin B Sulfate/Bacitracin Zinc 52:04:04 136
Polymyxin B Sulfate/Bacitracin Zinc/Hydrocortisone Acetate/Neomycin Sulphate 52:04:04 136
Polymyxin B Sulfate/Bacitracin Zinc/Hydrocortisone Acetate/Neomycin Sulphate 84:04:04 181
Polymyxin B Sulfate/Hydrocortisone Acetate/Neomycin Sulphate 52:04:04 136
Polymyxin B Sulfate/Neomycin Sulphate 08:12:28 18
Polymyxin B Sulfate/Neomycin Sulphate/Dexamethasone 52:04:04 137
Polymyxine b (sulfate de)/bacitracine 52:04:04 136
Polymyxine b (sulfate de)/bacitracine/hydrocortisone (acétate d')/néomycine (sulfate de) 52:04:04 136
Polymyxine b (sulfate de)/bacitracine/hydrocortisone (acétate d')/néomycine (sulfate de) 84:04:04 181
Polymyxine b (sulfate de)/hydrocortisone (acétate d')/néomycine (sulfate de) 52:04:04 136
Polymyxine b (sulfate de)/néomycine (sulfate de) 08:12:28 18
Polymyxine b (sulfate de)/néomycine (sulfate de)/dexaméthasone 52:04:04 137
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POLYSPORIN Ont/Ont Oph 10000unit/500unit 02239157 CHC 52:04:04 136
Polystyrène (sulfonate sodique de) 40:18:00 129
POLY-VI-SOL Liq/Liq Orl 00647578 MJO 88:28:00 203
PONDOCILLIN Tab/Co. Orl 500mg 00582247 LEO 08:12:16 16
PONDOCILLIN Pws/Pds. Orl 35mg 00582239 LEO 08:12:16 16
PONSTAN Cap/Caps Orl 250mg 00155225 PFI 28:08:04 81
POTABA Cap/Caps Orl 500mg 00611271 GLE 92:00:00 205
POTABA Tab/Co. Orl 500mg 00550175 GLE 92:00:00 205
POTABA Pwr/Pd. Orl 2000mg 00611298 GLE 92:00:00 205
Potassium (chlorure de) 40:12:00 128
Potassium (gluconate de) 40:12:00 128
Potassium Chloride 40:12:00 128
Potassium Gluconate 40:12:00 128
POTASSIUM ROUGIER (DISC/NON DISP Sept 18/03) Liq/Liq Orl 312mg 00026700 TCH 40:12:00 128
Pramipexole 92:00:00 209
PRAMOX HC Crm/Cr. Top 1%/1% 00770957 DPT 84:36:00 197
Pramoxine (chlorhydrate de)/hydrocortisone (acétate d')/zinc (sulphate de) 84:36:00 197
Pramoxine Hydrochloride/Hydrocortisone Acetate/Zinc Sulphate 84:36:00 197
Prandase Tab 100mg 2190893 YNP A12
Prandase Tab 50mg 2190885 YNP A12
PRAVACHOL Tab/Co. Orl 10mg 00893749 SQU 24:06:00 66
PRAVACHOL Tab/Co. Orl 20mg 00893757 SQU 24:06:00 66
PRAVACHOL Tab/Co. Orl 40mg 02222051 SQU 24:06:00 66
Pravastatin Sodium 24:06:00 66
Pravastatine sodique 24:06:00 66
Prazosin Hydrochloride 24:08:00 71
Prazosine (chlorhydrate de) 24:08:00 71
PRED FORTE Sus/Susp. Oph 1% 00301175 ALL 52:08:00 141
PRED MILD Liq/Liq Oph 0.12% 00299405 ALL 52:08:00 141
Prednisolone (acétate de) 52:08:00 141
PREDNISOLONE (Disc/Non Disp Dec 31/04) Liq/Liq Oph 1% 02213079 RIP 52:08:00 141
Prednisolone (phosphate sodique de) 52:08:00 141
Prednisolone (phosphate sodique de) 68:04:00 164
Prednisolone Acetate 52:08:00 141
Prednisolone Sodium Phosphate 52:08:00 141
Prednisolone Sodium Phosphate 68:04:00 164
Prednisone 68:04:00 164
Prednisone Powders & Suspensions A10
PREMARIN Tab/Co. Orl 0.3mg 02043394 WAY 68:16:00 168
PREMARIN Tab/Co. Orl 0.9mg 02043416 WAY 68:16:00 168
PREMARIN Tab/Co. Orl 0.625mg 02043408 WAY 68:16:00 168
PREMARIN Crm/Cr. Vag 0.625mg 02043440 WAY 68:16:00 168
PREMARIN Tab/Co. Orl 1.25mg 02043424 WAY 68:16:00 168
Prevacid Cap 15mg 2165503 ABB A25
Prevacid Cap 30mg 2165511 ABB A25
PREVEX HC Crm/Cr. Top 1% 00804533 TCD 84:06:00 190
PRIMAXIN Pws/Pds. Iv 250mg 00717274 FRS 08:12:07 9
PRIMAXIN Pws/Pds. Iv 500mg 00717282 FRS 08:12:07 10
Primidone 28:12:04 94
PRINIVIL Tab/Co. Orl 20mg 00839418 FRS 24:04:00 56
PRINIVIL Tab/Co. Orl 10mg 00839396 FRS 24:04:00 56
PRINIVIL Tab/Co. Orl 5mg 00839388 FRS 24:04:00 56
PRO-BANTHINE (DISC/NON DISP Sept 17/03) Tab/Co. Orl 15mg 02030837 SHI 12:08:08 36
PRO-BANTHINE (DISC/NON DISP Sept 17/03) Tab/Co. Orl 7.5mg 02030829 SHI 12:08:08 36
Probenecid 40:40:00 132
Probénécide 40:40:00 132
PROBETA Liq/Liq Oph 0.5%/0.1% 02209071 ALL 52:36:00 147
Procaénamide (chlorhydrate de) 24:04:00 59
Procainamide Hydrochloride 24:04:00 59
PROCAN SR Srt/Co.L.C. Orl 750mg 00638684 PFI 24:04:00 59
PROCAN SR Srt/Co.L.C. Orl 250mg 00638692 PFI 24:04:00 59
Procarbazine (chlorhydrate de) 10:00:00 31
Procarbazine Hydrochloride 10:00:00 31
Prochlorperazine 28:16:08 114
Prochlorpérazine 28:16:08 114
Prochlorpérazine (maléate de) 28:16:08 114
PROCTOFOAM HC Aer/Aér Rt 1%/1% 00363014 GCH 84:06:00 191
PROCTOSEDY (DISC/NON DISP Jan 14/05) Ont/Ont Rt 10mg/10mg/5mg/5mg 01988549 AVE 84:36:00 197
PROCTOSEDYL Ont/Ont Rt 10mg 02223252 AVE 84:36:00 197
PROCTOSEDYL Sup/Supp. Rt 10mg/10mg/5mg/5mg 02223260 AVE 84:36:00 197
PROCYCLID Tab/Co. Orl 5mg 00306290 ICN 12:08:04 34
Procyclidine (chlorhydrate de) 12:08:04 34
Procyclidine Hydrochloride 12:08:04 34
PROCYTOX Tab/Co. Orl 25mg 02241795 BAX 10:00:00 28
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PROCYTOX Tab/Co. Orl 50mg 02241796 BAX 10:00:00 28
Progesterone Powder (compounds) A10
PROGRAF Cap/Caps Orl 1mg 02175991 FJI 92:00:00 210
PROGRAF Cap/Caps Orl 5mg 02175983 FJI 92:00:00 210
PROGRAF Cap/Caps Orl 0.5mg 02243144 FJI 92:00:00 210
Proguanil (chlorhydrate de) 08:20:00 22
Proguanil Hydrochloride 08:20:00 22
PROLOPA Cap/Caps Orl 100mg/25mg 00386464 HLR 92:00:00 208
PROLOPA Cap/Caps Orl 200mg/50mg 00386472 HLR 92:00:00 208
PROLOPA Cap/Caps Orl 50mg/12.5mg 00522597 HLR 92:00:00 208
PROLOPRIM Tab/Co. Orl 100mg 00675229 GSK 08:36:00 26
PROLOPRIM Tab/Co. Orl 200mg 00677590 GSK 08:36:00 26
Prométhazine (chlorhydrate de) 04:00:00 2
Promethazine Hydrochloride 04:00:00 2
PRONESTYL  (DISC/NON DISP Jan 1/04) Cap/Caps Orl 250mg 00029076 BRI 24:04:00 59
PRONESTYL (DISC/NON DISP Jan 1/04) Cap/Caps Orl 375mg 00296031 BRI 24:04:00 59
PRONESTYL (DISC/NON DISP Jan 1/04) Cap/Caps Orl 500mg 00353523 BRI 24:04:00 59
PRONESTYL-SR Srt/Co.L.C. Orl 500mg 00639885 SQU 24:04:00 59
PROPADERM Lot/Lot Top 0.025% 02089610 SHI 84:06:00 186
PROPADERM Crm/Cr. Top 0.025% 02089602 SHI 84:06:00 186
Propafénone (chlorhydrate de) 24:04:00 59
Propafenone Hydrochloride 24:04:00 59
Propanédiol (diacétate de)/hydrocortisone (acétate d')/acide acétique/benzéthonium (chlorure) 52:08:00 141
Propanediol Diacetate/Hydrocortisone Acetate/Acetic Acid/Benzethonium Chloride 52:08:00 141
PROPANTHEL Tab/Co. Orl 15mg 00294837 ICN 12:08:08 36
Propanthéline (bromure de) 12:08:08 36
Propantheline Bromide 12:08:08 36
PROPINE Liq/Liq Oph 0.1% 00529117 ALL 52:24:00 144
Propoxyphène (chlorhydrate de) 28:08:08 91
Propoxyphène (napsylate de) 28:08:08 91
Propoxyphene Hydrochloride 28:08:08 91
Propoxyphene Napsylate 28:08:08 91
Propranolol (chlorhydrate de) 24:04:00 60
Propranolol Hydrochloride 24:04:00 60
Propylene Glycol Liquid (compounds) A10
Propylthiouracil 68:36:08 177
Propylthiouracile 68:36:08 177
PROPYL-THYRACIL Tab/Co. Orl 100mg 00010219 PAL 68:36:08 177
PROPYL-THYRACIL Tab/Co. Orl 50mg 00010200PALDISC/NON DISP68:36:08 177
Proscar Tab 5mg 2010909 MSD A21
Proton Pump Inhibitors A32
Protopic Ointment 0.03% 2244149 FJI A36
PROTROPIN Pws/Pds. Im 5mg 02204584 HLR 68:40:00 177
PROTYLOL Cap/Caps Orl 10mg 00287709 PDL 12:08:08 34
PROTYLOL-20 Tab/Co. Orl 20mg 00513059 PDL 12:08:08 34
PROVERA Tab/Co. Orl 2.5mg 00708917 PCA 68:32:00 175
PROVERA Tab/Co. Orl 5mg 00030937 PCA 68:32:00 175
PROVERA Tab/Co. Orl 10mg 00729973 PCA 68:32:00 175
PROVERA Tab/Co. Orl 100mg 00030945 PCA 68:32:00 175
PROVERA BLISTER PAK Tab/Co. Orl 5mg 02010739 PCA 68:32:00 175
PROVERA PAK Tab/Co. Orl 10mg 02010933 UPJ 68:32:00 175
PROZAC Cap/Caps Orl 20mg 00636622 LIL 28:16:04 102
Pseudoéphédrine (chlorhydrate de) 12:12:00 37
Pseudoéphédrine (chlorhydrate de)/dextrométhorphane (bromhydrate de) 48:08:00 133
Pseudoéphédrine (chlorhydrate de)/dextrométhorphane (bromhydrate de) 48:08:01 133
Pseudoephedrine Hydrochloride 12:12:00 37
Pseudoephedrine Hydrochloride/Dextromethorphan Hydrobromide 48:08:00 133
Pseudoephedrine Hydrochloride/Dextromethorphan Hydrobromide 48:08:01 133
PULMICORT NEBUAMP Sus/Susp. Inh 0.25mg 01978918 AZE 68:04:00 161
PULMICORT NEBUAMP Sus/Susp. Inh 0.5mg 01978926 AZE 68:04:00 161
PULMICORT TURBUHALER Aem/Aém Inh 100mcg 00852074 AZE 68:04:00 161
PULMICORT TURBUHALER Aem/Aém Inh 200mcg 00851752 AZE 68:04:00 161
PULMICORT TURBUHALER Aem/Aém Inh 400mcg 00851760 AZE 68:04:00 161
PURINETHOL Tab/Co. Orl 50mg 00004723 GSK 10:00:00 31
Pylorid Tab 400mg 2231831 GLA A33
Pyrantel (pamoate de) 08:08:00 3
Pyrantel Pamoate 08:08:00 3
PYRIDIUM (DISC/NON DISP Oct 1/04) Tab/Co. Orl 200mg 00476722 PFI 84:08:00 193
PYRIDIUM (DISC/NON DISP Oct 1/04) Tab/Co. Orl 100mg 00476714 PFI 84:08:00 193
Pyridostigmine (bromure de) 12:04:00 33
Pyridostigmine Bromide 12:04:00 33
PYRIDOXINE Liq/Liq Im 100mg 00463469 KRI 88:08:00 201
Pyridoxine (chlorhydrate de) 88:08:00 201
PYRIDOXINE HCL Liq/Liq Im 100mg 00497517 ABB 88:08:00 201
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Pyridoxine Hydrochloride 88:08:00 201
Pyrimethamine 08:20:00 22
Pyriméthamine 08:20:00 22
Pyrvinium (pamoate de) 08:08:00 3
Pyrvinium Pamoate 08:08:00 3
QUESTRAN (regular 42 doses) Pws/Pds. Orl 4gm Can/boîte 00634093 BRI 24:06:00 64
QUESTRAN (regular) Pws/Pds. Orl 4gm Packets/sachets 00464880 BRI 24:06:00 64
QUESTRAN light Pws/Pds. Orl 4gm Packets/sachets 01918486 BRI 24:06:00 63
Quetiapine A33
Quetiapine (fumarate de) 28:16:08 114
Quetiapine Fumarate 28:16:08 114
QUIBRON-T SR Srt/Co.L.C. Orl 300mg 00556742 BRI 86:16:00 199
QUINATE (DISC/NON DISP Sept 18/03) Tab/Co. Orl 325mg 00311731 TCH 24:04:00 60
QUINIDEX EXTENTABS (DISC/NON DISP Nov 28/03) Srt/Co.L.C. Orl 300mg 02043505 WAY 24:04:00 61
Quinidine (bisulfate de) 24:04:00 60
Quinidine (gluconate de) 24:04:00 60
Quinidine (sulfate de) 24:04:00 61
Quinidine Acid Sulfate 24:04:00 60
Quinidine Gluconate 24:04:00 60
Quinidine Sulfate 24:04:00 61
Quinine (sulfate de) 08:20:00 23
QUININE SULFATE Cap/Caps Orl 200mg 00695440 ODN 08:20:00 23
QUININE SULFATE Cap/Caps Orl 300mg 00695459 ODN 08:20:00 23
Quinine Sulphate 08:20:00 23
QVAR Aem/Aém Inh 50mcg 02242029 RIK 68:04:00 161
QVAR Aem/Aém Inh 100mcg 02242030 RIK 68:04:00 161
R & C Shp/Shp Top 3% 02125447 GCH 84:04:12 185
Rabeprazole A33
Raloxifene A33
Ramipril 24:04:00 61
RANITIDINE Tab/Co. Orl 150mg 02230003 PRE 56:40:00 157
RANITIDINE Tab/Co. Orl 300mg 02230004 PRE 56:40:00 157
Ranitidine (chlorydrate de) 56:40:00 157
Ranitidine Bismuth Subcitrate A33
Ranitidine Hydrochloride 56:40:00 157
Rapamune Oral Solution 1mg/mL 2243237 WAY A36
RATIO-ACYCLOVIR Tab/Co. Orl 800mg 02078651 RPH 08:18:00 20
RATIO-ACYCLOVIR Tab/Co. Orl 200mg 02078627 RPH 08:18:00 19
RATIO-ACYCLOVIR Tab/Co. Orl 400mg 02078635 RPH 08:18:00 19
RATIO-ALPRAZOLAM Tab/Co. Orl 0.5mg 00677477 RPH 28:24:08 119
RATIO-ALPRAZOLAM Tab/Co. Orl 0.25mg 00677485 RPH 28:24:08 119
RATIO-AMIODARONE Tab/Co. Orl 200mg 02240071 RPH 24:04:00 49
RATIO-AMOXI CLAV Pws/Pds. Orl 25mg/6.25mg 02244646 RPH 08:12:16 13
RATIO-AMOXI CLAV Pws/Pds. Orl 50mg/12.5mg 02244647 RPH 08:12:16 13
RATIO-ATENOLOL Tab/Co. Orl 50mg 02171791 RPH 24:04:00 50
RATIO-ATENOLOL Tab/Co. Orl 100mg 02171805 RPH 24:04:00 50
RATIO-AZATHIOPRINE Tab/Co. Orl 50mg 02236799 RPH 92:00:00 206
RATIO-BACLOFEN Tab/Co. Orl 10mg 02236507 RPH 12:20:00 41
RATIO-BACLOFEN Tab/Co. Orl 20mg 02236508 RPH 12:20:00 41
RATIO-BECLOMETHASONE AQ Aem/Aém Nas 50mcg 00872318 RPH 52:08:00 139
RATIO-BECLOMETHASONE DIPROPIONATE Aem/Aém Inh 50mcg 00872334 RPH 68:04:00 161
RATIO-BENZYDAMINE HCL Liq/Liq Buc 0.15% 02230170 RPH 52:16:00 142
RATIO-BRIMONIDINE Liq/Liq Oph 0.2% 02243026 RPH 52:36:00 146
RATIO-BUNOLOL Liq/Liq Oph 0.5% 02031167 RPH 52:36:00 147
RATIO-BUNOLOL Liq/Liq Oph 0.25% 02031159 RPH 52:36:00 147
RATIO-BUSPIRONE Tab/Co. Orl 10mg 02237858 RPH 28:24:92 124
RATIO-CAPTOPRIL Tab/Co. Orl 25mg 00851833 RPH 24:04:00 51
RATIO-CAPTOPRIL Tab/Co. Orl 100mg 00851655 RPH 24:04:00 51
RATIO-CAPTOPRIL Tab/Co. Orl 50mg 00851647 RPH 24:04:00 51
RATIO-CAPTOPRIL Tab/Co. Orl 12.5mg 00851639 RPH 24:04:00 51
RATIO-CEFUROXIME Tab/Co. Orl 250mg 02242656 RPH 08:12:06 8
RATIO-CEFUROXIME Tab/Co. Orl 500mg 02242657 RPH 08:12:06 8
RATIO-CHLORPROMANYL-40 Dps/Gttes Orl 40mg 00690805 RPH 28:16:08 109
RATIO-CLINDAMYCIN Cap/Caps Orl 150mg 02130033 RPH 08:12:28 18
RATIO-CLOBAZAM Tab/Co. Orl 10mg 02238797 RPH 28:12:08 95
RATIO-CLOBETASOL Lot/Lot Top 0.05% 01910299 RPH 84:06:00 188
RATIO-CLOBETASOL Crm/Cr. Top 0.05% 01910272 RPH 84:06:00 188
RATIO-CLOBETASOL Ont/Ont Top 0.05% 01910280 RPH 84:06:00 188
RATIO-CLONAZEPAM Tab/Co. Orl 2mg 02103737 RPH 28:12:08 95
RATIO-CLONAZEPAM Tab/Co. Orl 0.5mg 02103656 RPH 28:12:08 95
RATIO-CODEINE Tab/Co. Orl 15mg 00593435 RPH 28:08:08 84
RATIO-CODEINE Tab/Co. Orl 30mg 00593451 RPH 28:08:08 84
RATIO-CODEINE Syr/Sir. Orl 5mg 00779474 RPH 28:08:08 84
RATIO-CYCLOBENZAPRINE Tab/Co. Orl 10mg 02236506 RPH 12:20:00 41
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RATIO-DEPROIC SYRUP Syr/Sir. Orl 50mg 02238042 RPH 28:12:92 98
RATIO-DESIPRAMINE Tab/Co. Orl 50mg 01948792 RPH 28:16:04 100
RATIO-DESIPRAMINE Tab/Co. Orl 75mg 01948806 RPH 28:16:04 101
RATIO-DESIPRAMINE Tab/Co. Orl 25mg 01948784 RPH 28:16:04 100
RATIO-DESIPRAMINE HCL (DISC/NON DISP Sept 18/03) Tab/Co. Orl 10mg 01948776 RPH 28:16:04 100
RATIO-DEXAMETHASONE Tab/Co. Orl 0.5mg 02240684 RPH 68:04:00 162
RATIO-DEXAMETHASONE Tab/Co. Orl 4mg 02240687 RPH 68:04:00 162
RATIO-DILTIAZEM Tab/Co. Orl 60mg 00888532 RPH 24:04:00 55
RATIO-DILTIAZEM Tab/Co. Orl 30mg 00888524 RPH 24:04:00 54
RATIO-DILTIAZEM CD Src/Capsl.C. Orl 180mg 02229782 RPH 24:04:00 54
RATIO-DILTIAZEM CD Src/Capsl.C. Orl 240mg 02229783 RPH 24:04:00 54
RATIO-DILTIAZEM CD Src/Capsl.C. Orl 300mg 02229784 RPH 24:04:00 54
RATIO-DILTIAZEM CD Src/Capsl.C. Orl 120mg 02229781 RPH 24:04:00 53
RATIO-DIPIVEFRIN Liq/Liq Oph 0.1% 02032376 RPH 52:24:00 144
RATIO-DOMPERIDONE Tab/Co. Orl 10mg 01912070 RPH 56:40:00 155
RATIO-DOXAZOSIN MESYLATE Tab/Co. Orl 1mg 02243215 RPH 24:08:00 68
RATIO-DOXAZOSIN MESYLATE Tab/Co. Orl 2mg 02243216 RPH 24:08:00 68
RATIO-DOXAZOSIN MESYLATE Tab/Co. Orl 4mg 02243217 RPH 24:08:00 69
RATIO-DOXEPIN Cap/Caps Orl 75mg 02140128 RPH 28:16:04 101
RATIO-DOXYCYCLIN Cap/Caps Orl 100mg 02093103 RPH 08:12:24 16
RATIO-DOXYCYCLINE Tab/Co. Orl 100mg 02091232 RPH 08:12:24 17
RATIO-ECTOSONE Crm/Cr. Top 0.1% 00535435 RPH 84:06:00 187
RATIO-ECTOSONE Lot/Lot Top 0.1% 00750050 RPH 84:06:00 187
RATIO-ECTOSONE MILD Lot/Lot Top 0.05% 00653209 RPH 84:06:00 187
RATIO-ECTOSONE MILD Crm/Cr. Top 0.05% 00535427 RPH 84:06:00 187
RATIO-ECTOSONE SCALP Lot/Lot Top 0.1% 00653217 RPH 84:06:00 187
RATIO-EMTEC-30 Tab/Co. Orl 300mg/30mg 00608882 RPH 28:08:92 92
RATIO-FLUOXETINE Cap/Caps Orl 20mg 02241374 RPH 28:16:04 102
RATIO-FLURBIPROFEN (DISC/NON DISP Jan 15/04) Tab/Co. Orl 100mg 00675199 RPH 28:08:04 79
RATIO-FLURBIPROFEN (DISC/NON DISP Sept 18/03) Tab/Co. Orl 50mg 00675202 RPH 28:08:04 78
RATIO-FLUVOXAMINE Tab/Co. Orl 50mg 02218453 RPH 28:16:04 102
RATIO-FLUVOXAMINE Tab/Co. Orl 100mg 02218461 RPH 28:16:04 102
RATIO-GLYBURIDE Tab/Co. Orl 2.5mg 01900927 RPH 68:20:20 172
RATIO-HEMCORT HC Ont/Ont Rt 0.5%/0.5% 00607789 RPH 84:06:00 191
RATIO-HEMCORT HC Sup/Supp. Rt 10mg/10mg 00607797 RPH 84:06:00 191
RATIO-INDOMETHACIN Cap/Caps Orl 25mg 02143364 RPH 28:08:04 79
RATIO-INDOMETHACIN Cap/Caps Orl 50mg 02143372 RPH 28:08:04 79
RATIO-IPRATROPIUM Spr/Spr. Nas 0.03% 02240072 RPH 12:08:08 36
RATIO-IPRATROPIUM Liq/Liq Inh 250mcg/ml 02097141 RPH 12:08:08 35
RATIO-IPRATROPIUM UDV Liq/Liq Inh 250mcg/ml 02097168 RPH 12:08:08 35
RATIO-LENOLTEC #2 Tab/Co. Orl 300mg/15mg/15mg 00653241 RPH 28:08:92 92
RATIO-LENOLTEC #3 Tab/Co. Orl 300mg/30mg/15mg 00653276 RPH 28:08:92 92
RATIO-LENOLTEC #4 Tab/Co. Orl 300mg/60mg 00621463 RPH 28:08:92 92
RATIO-LEVODOPA/CARBIDOPA Tab/Co. Orl 100mg/10mg 02126176 RPH 28:92:00 127
RATIO-LEVODOPA/CARBIDOPA Tab/Co. Orl 250mg/25mg 02126184 RPH 28:92:00 127
RATIO-LEVODOPA/CARBIDOPA Tab/Co. Orl 100mg/25mg 02126168 RPH 28:92:00 127
RATIO-LOVASTATIN Tab/Co. Orl 20mg 02245822 RPH 24:06:00 65
RATIO-LOVASTATIN Tab/Co. Orl 40mg 02245823 RPH 24:06:00 66
RATIO-METFORMIN Tab/Co. Orl 500mg 02242974 RPH 68:20:92 173
RATIO-METHOTREXATE Tab/Co. Orl 2.5mg 02244798 RPH 10:00:00 31
RATIO-METHYLPHENIDATE Tab/Co. Orl 10mg 02230321 RPH 28:20:00 118
RATIO-METHYLPHENIDATE Tab/Co. Orl 20mg 02230322 RPH 28:20:00 118
RATIO-MINOCYCLINE Cap/Caps Orl 50mg 01914138 RPH 08:12:24 17
RATIO-MINOCYCLINE Cap/Caps Orl 100mg 01914146 RPH 08:12:24 17
RATIO-MOCLOBEMIDE Tab/Co. Orl 150mg 02218410 RPH 28:16:04 104
RATIO-MOCLOBEMIDE (DISC/NON DISP Sept 18/03) Tab/Co. Orl 300mg 02218429 RPH 28:16:04 104
RATIO-MORPHINE Syr/Sir. Orl 20mg 00690791 RPH 28:08:08 87
RATIO-MORPHINE Syr/Sir. Orl 10mg 00690783 RPH 28:08:08 87
RATIO-MORPHINE Syr/Sir. Orl 1mg 00607762 TCH 28:08:08 87
RATIO-MORPHINE Syr/Sir. Orl 5mg 00607770 RPH 28:08:08 87
RATIO-MORPHINE SULFATE SR Srt/Co.L.C. Orl 15mg 02244790 RPH 28:08:08 89
RATIO-MORPHINE SULFATE SR Srt/Co.L.C. Orl 30mg 02244791 RPH 28:08:08 89
RATIO-MORPHINE SULFATE SR Srt/Co.L.C. Orl 60mg 02244792 RPH 28:08:08 89
RATIO-MPA Tab/Co. Orl 2.5mg 02148552 RPH 68:32:00 175
RATIO-MPA Tab/Co. Orl 5mg 02148560 RPH 68:32:00 175
RATIO-MPA Tab/Co. Orl 10mg 02148579 RPH 68:32:00 175
RATIO-NADOLOL Tab/Co. Orl 160mg 00851698 RPH 24:04:00 58
RATIO-NADOLOL Tab/Co. Orl 40mg 00851663 RPH 24:04:00 58
RATIO-NADOLOL Tab/Co. Orl 80mg 00851671 RPH 24:04:00 58
RATIO-NAPROXEN Tab/Co. Orl 375mg 00615323 RPH 28:08:04 82
RATIO-NAPROXEN Tab/Co. Orl 500mg 00615331 RPH 28:08:04 82
RATIO-NAPROXEN Tab/Co. Orl 250mg 00615315 RPH 28:08:04 82
RATIO-NAPROXEN Sup/Supp. Rt 500mg 00756814 RPH 28:08:04 81
RATIO-NORTRIPTYLINE Cap/Caps Orl 10mg 02240789 RPH 28:16:04 105
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RATIO-NORTRIPTYLINE Cap/Caps Orl 25mg 02240790 RPH 28:16:04 105
RATIO-NYSTATIN Tab/Co. Orl 500000unit 02194198 RPH 08:12:04 5
RATIO-NYSTATIN Crm/Cr. Vag 100000unit 02194163 RPH 84:04:08 184
RATIO-NYSTATIN Crm/Cr. Top 100000unit 02194236 RPH 84:04:08 183
RATIO-ORCIPRENALINE Syr/Sir. Orl 2mg 02152568 RPH 12:12:00 37
RATIO-OXYCOCET Tab/Co. Orl 5mg/325mg 00608165 RPH 28:08:92 93
RATIO-OXYCODAN Tab/Co. Orl 5mg/325mg 00608157 RPH 28:08:92 93
RATIO-PRAZOSIN Tab/Co. Orl 5mg 02139995 RPH 24:08:00 72
RATIO-PREDNISOLONE Sus/Susp. Oph 1% 00700401 RPH 52:08:00 141
RATIO-RANITIDINE Tab/Co. Orl 150mg 00828823 RPH 56:40:00 157
RATIO-RANITIDINE Tab/Co. Orl 300mg 00828688 RPH 56:40:00 157
RATIO-SALBUTAMOL Liq/Liq Inh 5mg/ml 00860808 RPH 12:12:00 38
RATIO-SALBUTAMOL Aem/Aém Inh 100mcg 00851841 RPH 12:12:00 38
RATIO-SALBUTAMOL HFA Aem/Aém Inh 100mcg 02244914 RPH 12:12:00 38
RATIO-SALBUTAMOL UNIT/DOSE PF Liq/Liq Inh 1mg/ml 01986864 RPH 12:12:00 38
RATIO-SERTRALINE Cap/Caps Orl 25mg 02245787 RPH 28:16:04 106
RATIO-SERTRALINE Cap/Caps Orl 50mg 02245788 RPH 28:16:04 106
RATIO-SERTRALINE Cap/Caps Orl 100mg 02245789 RPH 28:16:04 106
RATIO-SOTALOL Tab/Co. Orl 160mg 02084236 RPH 24:04:00 61
RATIO-SULFASALAZINE Tab/Co. Orl 500mg 00685933 RPH 56:40:00 158
RATIO-TECNAL Tab/Co. Orl 50mg/330mg/40mg 00608211 RPH 28:08:92 93
RATIO-TECNAL Cap/Caps Orl 50mg/330mg/40mg 00608238 RPH 28:08:92 92
RATIO-TECNAL C 1/2 Cap/Caps Orl 50mg/330mg/40mg/30mg 00608181 RPH 28:08:92 93
RATIO-TECNAL C 1/4 Cap/Caps Orl 50mg/330mg/40mg/15mg 00608203 RPH 28:08:92 93
RATIO-TEMAZEPAM Cap/Caps Orl 15mg 02243023 RPH 28:24:08 123
RATIO-TEMAZEPAM Cap/Caps Orl 30mg 02243024 RPH 28:24:08 123
RATIO-TERAZOSIN Tab/Co. Orl 1mg 02218941 RPH 24:08:00 72
RATIO-TERAZOSIN Tab/Co. Orl 5mg 02218976 RPH 24:08:00 72
RATIO-TERAZOSIN Tab/Co. Orl 10mg 02218984 RPH 24:08:00 73
RATIO-TERAZOSIN Tab/Co. Orl 2mg 02218968 RPH 24:08:00 72
RATIO-TIMOLOL Dps/Gttes Oph 0.25% 02240248 RPH 52:36:00 148
RATIO-TIMOLOL Dps/Gttes Oph 0.5% 02240249 RPH 52:36:00 148
RATIO-TOPILENE Ont/Ont Top 0.05% 00849669 RPH 84:06:00 188
RATIO-TOPISALIC Lot/Lot Top 20mg 02245688 RPH 84:06:00 192
RATIO-TRAZODONE Tab/Co. Orl 50mg 02053187 RPH 28:16:04 107
RATIO-TRAZODONE HCL Tab/Co. Orl 100mg 02053195 RPH 28:16:04 107
RATIO-VALPROIC Cap/Caps Orl 250mg 02140047 RPH 28:12:92 98
RATIO-VALPROIC Syr/Sir. Orl 50mg 02140063 RPH 28:12:92 98
RATIO-ZOPICLONE Tab/Co. Orl 7.5mg 02242481 RPH 28:24:92 126
RATIO-ZOPICLONE Tab/Co. Orl 5mg 02246534 RPH 28:24:92 125
REACTINE Tab/Co. Orl 10mg 02223554 CHC 04:00:00 1
Rebetron SCH A34
REBIF Liq/Liq. Sc 22mcg 02237319 SRO 92:00:00 207
REBIF Liq/Liq. Sc 44mcg 02237320 SRO 92:00:00 207
REGLAN (DISC/NON DISP Mar 1/04) Tab/Co. Orl 10mg 02043521 WAY 56:40:00 155
REMERON Tab/Co. Orl 30mg 02243910 ORG 28:16:04 103
Remicade 100mg Injection 2244016 SCH A23-A24
RENEDIL Srt/Co.L.C. Orl 2.5mg 02221985 AVE 24:04:00 56
RENEDIL Srt/Co.L.C. Orl 5mg 02221993 AVE 24:04:00 56
RENEDIL Srt/Co.L.C. Orl 10mg 02222000 AVE 24:04:00 56
Repaglinide A34
Resin Phodophyllum 84:28:00 196
Résine de phodophyllum 84:28:00 196
RESTORIL Cap/Caps Orl 15mg 00604453 ORX 28:24:08 123
RESTORIL Cap/Caps Orl 30mg 00604461 ORX 28:24:08 123
RETIN-A Crm/Cr. Top 0.025% 00897310 JAN 84:16:00 194
RETIN-A Crm/Cr. Top 0.1% 00870021 JAN 84:16:00 194
RETIN-A Crm/Cr. Top 0.01% 00897329 JAN 84:16:00 194
RETIN-A Crm/Cr. Top 0.05% 00443794 JAN 84:16:00 194
RETROVIR Liq/Liq Iv 10mg 01902644 GSK 08:18:00 22
RETROVIR Syr/Sir. Orl 10mg 01902652 GSK 08:18:00 22
RETROVIR Cap/Caps Orl 100mg 01902660 GSK 08:18:00 22
Revia Tab 50mg 2213826 DUP A28
RHINALAR Asp/Asp Nas 0.025% 02162687 HLR 52:08:00 140
RHINARIS-F Asp/Asp Nas 0.025% 01927167 PMS 52:08:00 140
RHINOCORT Aem/Aém Inh 100mcg 02035324 AZE 52:08:00 139
RHINOCORT AQUA Aem/Aém Nas 64mcg 02231923 AZE 52:08:00 139
RHODACINE SUP Sup/Supp. Rt 100mg 02146940 RHO 28:08:04 80
RHODIS Sup/Supp. Rt 100mg 00761699 ROP 28:08:04 80
RHODIS EC Ect/Co.Ent. Orl 100mg 00761680 ROP 28:08:04 80
RHODIS EC Ect/Co.Ent. Orl 50mg 00761672 ROP 28:08:04 80
RHODIS SR Srt/Co.L.C. Orl 200mg 02031175 ROP 28:08:04 80
RHO-HALOPERIDOL LA Liq/Liq Im 100mg 02211149 ROP 28:16:08 112
RHO-HALOPERIDOL LA (DISC/NON DISP Jan 16/05) Liq/Liq Im 50mg 02211130 ROP 28:16:08 111
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RHO-NITRO Aem/Aém Slg 0.4mg 02238998 RHO 24:12:00 74
RHOTRAL Tab/Co. Orl 200mg 01910159 ROP 24:04:00 49
RHOTRAL Tab/Co. Orl 400mg 01910167 ROP 24:04:00 49
RHOTRAL Tab/Co. Orl 100mg 01910140 ROP 24:04:00 49
RHOTRIMINE Tab/Co. Orl 25mg 00761613 ROP 28:16:04 108
RHOTRIMINE Tab/Co. Orl 50mg 00761621 ROP 28:16:04 108
RHOTRIMINE Tab/Co. Orl 100mg 00761648 ROP 28:16:04 108
RHOTRIMINE Tab/Co. Orl 12.5mg 00761605 ROP 28:16:04 107
RHOVANE Tab/Co. Orl 7.5mg 02008203 ROP 28:24:92 126
RHOXAL AMIODARONE Tab/Co. Orl 200mg 02243836 RHO 24:04:00 49
RHOXAL-CLONAZEPAM Tab/Co. Orl 0.5mg 02233960 RHO 28:12:08 95
RHOXAL-CLONAZEPAM Tab/Co. Orl 2mg 02233985 RHO 28:12:08 95
RHOXAL-CLONAZEPAM Tab/Co. Orl 1mg 02233982 RHO 28:12:08 95
RHOXAL-DILTIAZEM CD Src/Capsl.C. Orl 120mg 02243338 RHO 24:04:00 53
RHOXAL-DILTIAZEM CD Src/Capsl.C. Orl 180mg 02243339 RHO 24:04:00 54
RHOXAL-DILTIAZEM CD Src/Capsl.C. Orl 300mg 02243341 RHO 24:04:00 54
RHOXAL-DILTIAZEM CD Src/Capsl.C. Orl 240mg 02243340 RHO 24:04:00 54
RHOXAL-FLUOXETINE Cap/Caps Orl 20mg 02243487 RHO 28:16:04 102
RHOXAL-LOPERAMIDE Tab/Co. Orl 2mg 02233998 RHO 56:08:00 150
RHOXAL-METFORMIN Tab/Co. Orl 500mg 02233999 RHO 68:20:92 173
RHOXAL-METFORMIN FC Tab/Co. Orl 850mg 02246821 RHO 68:20:92 173
RHOXAL-MINOCYCLINE Cap/Caps Orl 50mg 02237313 RHO 08:12:24 17
RHOXAL-MINOCYCLINE Cap/Caps Orl 100mg 02237314 RHO 08:12:24 17
RHOXAL-NITRAZEPAM Tab/Co. Orl 5mg 02234003 RHO 28:24:08 122
RHOXAL-NITRAZEPAM Tab/Co. Orl 10mg 02234007 RHO 28:24:08 122
RHOXAL-ORPHENADRINE CITRATE Srt/Co.L.C. Orl 100mg 02243559 RHO 12:20:00 42
RHOXAL-RANITIDINE Tab/Co. Orl 150 02243229 RHO 56:40:00 157
RHOXAL-RANITIDINE Tab/Co. Orl 300 02243230 RHO 56:40:00 157
RHOXAL-SALBUTAMOL Liq/Liq Inh 5mg/ml 02154412 RHO 12:12:00 38
RHOXAL-SERTRALINE Cap/Caps Orl 25mg 02245159 RHO 28:16:04 106
RHOXAL-SERTRALINE Cap/Caps Orl 50mg 02245160 RHO 28:16:04 106
RHOXAL-SERTRALINE Cap/Caps Orl 100mg 02245161 RHO 28:16:04 106
RHOXAL-SOTALOL Tab/Co. Orl 160mg 02234013 RHO 24:04:00 61
RHOXAL-TICLOPIDINE Tab/Co. Orl 250mg 02243587 RHO 92:00:00 211
RHOXAL-TIMOLOL Dps/Gttes Oph 0.25% 02241731 RHO 52:36:00 148
RHOXAL-TIMOLOL Dps/Gttes Oph 0.5% 02241732 RHO 52:36:00 148
RHOXAL-VALPROIC Ecc/Ecc Orl 500mg 02239713 RHO 28:12:92 98
RHOXAL-VALPROIC Cap/Caps Orl 250mg 02239714 RHO 28:12:92 98
RIDAURA Cap/Caps Orl 3mg 01916823 PAL 60:00:00 159
Rifabutin A34
RIFADIN Cap/Caps Orl 300mg 02092808 AVE 08:16:00 19
RIFADIN Cap/Caps Orl 150mg 02091887 AVE 08:16:00 19
Rifampin 08:16:00 19
Rifampine 08:16:00 19
RIMSO-50 Liq/Liq Itv 500mg 00493392 SHI 40:36:00 132
Risedronate A34
RISPERDAL Tab/Co. Orl 1mg 02025280 JAN 28:16:12 117
RISPERDAL Tab/Co. Orl 2mg 02025299 JAN 28:16:12 117
RISPERDAL Tab/Co. Orl 3mg 02025302 JAN 28:16:12 117
RISPERDAL Tab/Co. Orl 4mg 02025310 JAN 28:16:12 118
RISPERDAL Tab/Co. Orl 0.5mg 02240552 JAN 28:16:12 117
RISPERDAL Tab/Co. Orl 0.25mg 02240551 JAN 28:16:12 117
RISPERDAL Tab/Co. Orl 0.25mg 02240551 JAN 28:16:12 117
RISPERDAL Tab/Co. Orl 1mg 02025280 JAN 28:16:12 117
RISPERDAL Tab/Co. Orl 0.5mg 02240552 JAN 28:16:12 117
Risperdal Tab 0.25mg 2240551 JAN A35
Risperdal Tab 0.5mg 2240552 JAN A35
Risperdal Tab 1mg 2025280 JAN A35
Risperdal Tab 2mg 2025299 JAN A35
Risperdal Tab 3mg 2025302 JAN A35
Risperdal Tab 4mg 2025310 JAN A35
Risperidone 28:16:12 117
Risperidone A35
Rispéridone 28:16:12 117
RITALIN Tab/Co. Orl 20mg 00005614 NVR 28:20:00 118
RITALIN Tab/Co. Orl 10mg 00005606 NVR 28:20:00 118
RITALIN SR Srt/Co.L.C. Orl 20mg 00632775 NVR 28:20:00 118
RIVOTRIL Tab/Co. Orl 2mg 00382841 HLR 28:12:08 95
RIVOTRIL Tab/Co. Orl 0.5mg 00382825 HLR 28:12:08 95
ROBAXIN Tab/Co. Orl 500mg 01930990 WHH 12:20:00 42
ROBAXIN Tab/Co. Orl 750mg 01932187 WHH 12:20:00 42
ROBAXISAL C-1/2 Tab/Co. Orl 400mg/325mg/32.4mg 01934791 WHH 12:20:00 42
ROBAXISAL C-1/4 Tab/Co. Orl 400mg/325mg/16.2mg 01934783 WHH 12:20:00 42
ROBITUSSIN Syr/Sir. Orl 20mg 01931032 WHH 48:16:00 134
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ROBITUSSIN DM EXP Liq/Liq Orl 20mg/3mg 01931024 WHH 48:08:02 133
ROCALTROL Cap/Caps Orl 0.25mcg 00481823 HLR 88:16:00 202
ROCALTROL Cap/Caps Orl 0.5mcg 00481815 HLR 88:16:00 202
ROCEPHIN Pws/Pds. Im 2gm 00657409 HLR 08:12:06 8
ROCEPHIN Pws/Pds. Im 250mg 00657387 HLR 08:12:06 8
ROCEPHIN Pws/Pds. Im 1gm 00657417 HLR 08:12:06 8
ROFACT Cap/Caps Orl 150mg 00393444 ICN 08:16:00 19
ROFACT Cap/Caps Orl 300mg 00343617 ICN 08:16:00 19
Rofecoxib 28:08:04 83
Rofecoxib A35
Rosiglitazone A35
ROUPHYLLINE (DISC/NON DISP Sept 18/03) Syr/Sir. Orl 10mg 00405310 TCH 86:16:00 199
ROVAMYCINE 250 Cap/Caps Orl 750000unit 01927825 AVE 08:12:12 11
ROVAMYCINE 500 Cap/Caps Orl 1500000unit 01927817 AVE 08:12:12 11
RYTHMODAN Cap/Caps Orl 100mg 01989553 AVE 24:04:00 55
RYTHMODAN Cap/Caps Orl 150mg 01989561 AVE 24:04:00 55
RYTHMODAN LA Srt/Co.L.C. Orl 250mg 02224836 AVE 24:04:00 55
RYTHMOL Tab/Co. Orl 150mg 00603708 ABB 24:04:00 59
RYTHMOL Tab/Co. Orl 300mg 00603716 ABB 24:04:00 60
S.A.S. ENTERIC-500 Ect/Co.Ent. Orl 500mg 00445126 ICN 56:40:00 158
SAB-BETAXOLOL Liq/Liq Oph 0.5% 02235971 SIL 52:36:00 146
SAB-DICLOFENAC Sup/Supp. Rt 50mg 02241224 SIL 28:08:04 77
SAB-DICLOFENAC Sup/Supp. Rt 100mg 02241225 SIL 28:08:04 77
SAB-GENTAMYCIN SULFATE Ont/Ont Oph 0.3% 02230888 SIL 52:04:04 136
SAB-IDOXURIDINE Liq/Liq Top 0.1% 02237187 SIL 84:04:06 181
SAB-INDOMETHACIN Sup/Supp. Rt 50mg 02231799 SIL 28:08:04 80
SAB-INDOMETHACIN Sup/Supp. Rt 100mg 02231800 SIL 28:08:04 80
SAB-LEVOBUNOLOL Liq/Liq Oph 0.25% 02241715 SIL 52:36:00 147
SAB-LEVOBUNOLOL Liq/Liq Oph 0.5% 02241716 SIL 52:36:00 147
SAB-NAPROXEN Sup/Supp. Rt 500mg 02230477 SIL 28:08:04 81
SAB-PENTASONE Liq/Liq Oph 0.3%/0.1% 02244999 SIL 52:04:04 136
Sabril Pwr/Sachets 500mg 2068036 NRD A38
Sabril Tab 500mg 2065819 NRD A38
SAB-SODIUM CHLORIDE Dps/Gttes Oph 5% 02245735 SIL 52:36:00 147
SAB-TOBRAMYCIN Liq/Liq Oph 0.3% 02241755 SIL 52:04:04 137
SAIZEN Pws/Pds. Im 5mg/ml 02237971 SRO 68:40:00 178
SAIZEN Pws/Pds. Im 3.33mg 02215136 SRO 68:40:00 177
SALAZOPYRIN Tab/Co. Orl 500mg 02064480 PCA 56:40:00 158
SALAZOPYRIN EN Ect/Co.Ent. Orl 500mg 02064472 PCA 56:40:00 158
Salbutamol (sulfate de) 12:12:00 38
Salbutamol Sulfate 12:12:00 38
Salicylic Acid (compounds) A10
Salicylic Acid/Betamethasone 84:06:00 192
Salicylic Acid/Betamethasone Dipropionate 84:06:00 192
Salicylic Acid/Flumethasone Pivalate 84:06:00 193
Salmeterol Xinafoate A35
Salmeterol/Fluticasone A35
Salmeterol/Fluticasone Propionate 68:04:00 164
SALOFALK Sup/Supp. Rt 250mg 02112752 AXC 56:40:00 153
SALOFALK Sup/Supp. Rt 500mg 02112760 AXC 56:40:00 153
SALOFALK Sus/Susp. Rt 66.66666mg 02112809 AXC 56:40:00 153
SALOFALK Ect/Co.Ent. Orl 500mg 02112787 AXC 56:40:00 153
SALOFALK Sus/Susp. Rt 2gm 02112795 AXC 56:40:00 153
SALOFALK Sup/Supp. Rt 1000mg 02242146 AXC 56:40:00 153
SANDOGLOBULIN Liq/Liq Iv 96% 00609099 SWR 80:04:00 179
SANDOMIGRAN Tab/Co. Orl 0.5mg 00329320 PGO 12:16:00 40
SANDOMIGRAN DS Tab/Co. Orl 1mg 00511552 PGO 12:16:00 40
Sandostatin Inj 100mcg amp 839205 SAN A29
Sandostatin Inj 200 mcg multi-dose vial 2049392 SAN A29
Sandostatin Inj 500 mcg amp 839213 SAN A29
Sandostatin Inj 50mcg amp 839191 SAN A29
Sandostatin LAR Pwr 10mg 2239323 SAN A29
Sandostatin LAR Pwr 20mg 2239324 SAN A29
Sandostatin LAR Pwr 30mg 2239325 SAN A29
SANS-ACNE Liq/Liq Top 2%/44% 01902628 GAC 84:04:04 180
SANSERT Tab/Co. Orl 2mg 00027499 NVR 12:16:00 40
SARNA HC Lot/Lot Top 2.5% 00856711 STI 84:06:00 191
SARNA HC Lot/Lot Top 1% 00578541 STI 84:06:00 191
Saturated Solution Potassium Iodide A10
SCHEINPHARM AMOXICILLIN Cap/Caps Orl 250mg 02241826 SCN 08:12:16 12
SCHEINPHARM AMOXICILLIN Cap/Caps Orl 500mg 02241827 SCN 08:12:16 12
SCHEINPHARM B12 Liq/Liq Im 1000mcg 02229972 SCN 88:08:00 201
SCHEINPHARM CLOTRIMAZOLE Crm/Cr. Top 1% 02230447 SCN 84:04:08 182
SCHEINPHARM FERROUS Cap/Caps Orl 300mg 02230276 SCN 20:04:04 43
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SCHEINPHARM GENTAMICIN Dps/Gttes Oph 0.3% 02219581 SCN 52:04:04 136
SCHEINPHARM RANITIDINE (DISC/NON DISP Jan 1/05) Tab/Co. Orl 150mg 02241598 PMS 56:40:00 157
SCHEINPHARM RANITIDINE (DISC/NON DISP Jan 1/05) Tab/Co. Orl 300mg 02241599 PMS 56:40:00 157
SCHEINPHARM TRAZODONE Tab/Co. Orl 50mg 02242392 SCN 28:16:04 107
SCHEINPHARM TRAZODONE 100MGSCH Tab/Co. Orl 100mg 02242391 SCN 28:16:04 107
SCHPILOCARPINE Dps/Gttes Oph 6% 02230239 SCN 52:20:00 144
Scopolamine 12:08:08 36
SCOPOLAMINE HYDROBROMIDE Liq/Liq Im 0.4mg 00541869 ABB 12:08:08 35
SCOPOLAMINE HYDROBROMIDE Liq/Liq Im 0.6mg 00541877 ABB 12:08:08 35
SECTRAL Tab/Co. Orl 200mg 01926551 AVE 24:04:00 49
SECTRAL Tab/Co. Orl 100mg 01926543 AVE 24:04:00 49
SECTRAL (DISC/NON DISP Nov 13/04) Tab/Co. Orl 400mg 01926578 AVE 24:04:00 49
SELECT 1/35 (21) Tab/Co. Orl 1mg/0.035mg 02197502 PCA 68:12:00 167
SELECT 1/35 (28) Tab/Co. Orl 1mg/0.035mg 02199297 PCA 68:12:00 167
Sélégiline (chlorhydrate de) 92:00:00 209
Selegiline Hydrochloride 92:00:00 209
SELEXID Tab/Co. Orl 200mg 00657212 LEO 08:12:16 16
SEPTRA Tab/Co. Orl 80mg/400mg 00270636 GSK 08:40:00 27
SEPTRA DS Tab/Co. Orl 160mg/800mg 00368040 GSK 08:40:00 27
SEPTRA PEDIATRIC Sus/Susp. Orl 8mg/40mg 00270644 GSK 08:40:00 27
SERAX (DISC/NON DISP May 27/04) Tab/Co. Orl 15mg 02043661 WAY 28:24:08 122
SERAX (DISC/NON DISP Nov 28/03) Tab/Co. Orl 30mg 02043688 WAY 28:24:08 122
Serc Tab 16mg 2243878 SPH A13
Serc Tab 8mg 2240601 SPH A13
SERENTIL (DISC/NON DISP July 31/03) Tab/Co. Orl 25mg 00027456 NVR 28:16:08 113
Serevent Aem 25mcg 2136139 GLA A35
Serevent Diskus 50µg 2231129 GLA A35
SEROQUEL Tab/Co. Orl 25mg 02236951 AZE 28:16:08 114
SEROQUEL Tab/Co. Orl 100mg 02236952 AZE 28:16:08 114
SEROQUEL Tab/Co. Orl 200mg 02236953 AZE 28:16:08 114
SEROQUEL Tab/Co. Orl 300mg 02244107 AZE 28:16:08 115
SEROQUEL Tab/Co. Orl 150mg 02240862 AZE 28:16:08 114
Seroquel Tab 100mg 2236952 AZE A33
Seroquel Tab 150mg 2240862 AZE A33
Seroquel Tab 200mg 2236953 AZE A33
Seroquel Tab 25mg 2236951 AZE A33
Seroquel Tab 300mg 2244107 AZE A33
Sertraline (chlorhydrate de) 28:16:04 106
Sertraline Hydrochloride 28:16:04 106
SERZONE-5HT2 Tab/Co. Orl 100mg 02087375 BRI 28:16:04 104
SERZONE-5HT2 Tab/Co. Orl 150mg 02087383 BRI 28:16:04 104
SERZONE-5HT2 Tab/Co. Orl 200mg 02087391 BRI 28:16:04 104
SIBELIUM Cap/Caps Orl 5mg 00846341 PMS 12:16:00 40
Silver Sulfadiazine 84:04:16 186
Simvastatin 24:06:00 66
Simvastatine 24:06:00 66
SINEMET Tab/Co. Orl 250mg/25mg 00328219 BRI 28:92:00 127
SINEMET Tab/Co. Orl 100mg/10mg 00355658 BRI 28:92:00 127
SINEMET Tab/Co. Orl 100mg/25mg 00513997 BRI 28:92:00 127
SINEMET CR Srt/Co.L.C. Orl 100mg/25mg 02028786 BRI 28:92:00 126
SINEMET CR Srt/Co.L.C. Orl 200mg/50mg 00870935 BRI 28:92:00 126
SINEQUAN Cap/Caps Orl 10mg 00024325 PFI 28:16:04 101
SINEQUAN Cap/Caps Orl 75mg 00400750 PFI 28:16:04 101
SINEQUAN Cap/Caps Orl 25mg 00024333 PFI 28:16:04 101
SINEQUAN Cap/Caps Orl 50mg 00024341 PFI 28:16:04 101
SINEQUAN Cap/Caps Orl 100mg 00326925 PFI 28:16:04 101
SINTROM Tab/Co. Orl 1mg 00010383 PGO 20:12:04 46
SINTROM Tab/Co. Orl 4mg 00010391 PGO 20:12:04 46
SLOW-FE Srt/Co.L.C. Orl 160mg 00623520 NNC 20:04:04 44
SLOW-K Srt/Co.L.C. Orl 600mg 00074225 NVR 40:12:00 128
SLOW-TRASICOR Srt/Co.L.C. Orl 160mg 00534587 NVR 24:08:00 70
SLOW-TRASICOR Srt/Co.L.C. Orl 80mg 00534579 NVR 24:08:00 70
Sodium (aurothiomalate de) 60:00:00 159
Sodium (chlorure de) 52:36:00 147
Sodium Acid Phosphate/Sodium Bicarbonate/Potassium Bicarbonate 40:12:00 128
Sodium Aurothiomalate 60:00:00 159
Sodium Chloride 52:36:00 147
Sodium Cromoglycate 92:00:00 209
Sodium Fluoride 88:30:00 204
Sodium Polystyrene Sulfonate 40:18:00 129
SODIUM SULAMYD Dps/Gttes Oph 10% 00028053 SCH 52:04:08 138
SODIUM SULAMYD (DISC/NON DISP Jan 1/05) Dps/Gttes Oph 30% 00028061 PMS 52:04:08 138
SOFRACORT E/E (DISC/NON DISP Jun 1/04) Dps/Gttes Oph 5mg/0.5mg/0.05mg 02224623 AVE 52:04:04 135
SOFRA-TULLE (10CM X 10CM) Dre/Dre Top 1% 01988840 AVE 84:04:04 180

I - 58



PRODUCT NAME DOSAGE FORM, ROUTE & STRENGTH DIN MFG CLASS PAGES
NOM DU PRODUIT FORME DE POSOLOGIQUE, VOIE ET CONCENTRATION FAB CATEGORIE

SOFRA-TULLE (10CM X 30CM) Dre/Dre Top 1% 01987682 AVE 84:04:04 180
SOLGANAL (DISC/NON DISP Sept 9/04) Sus/Susp. Im 50mg 00855774 SNS 60:00:00 159
SOLU-CORTEF Pws/Pds. Im 100mg 00030600 PCA 68:04:00 163
SOLU-CROM Liq/Liq Oph 2% 02239657 SIL 92:00:00 210
SOLU-MEDROL Pws/Pds. Im 1gm 02063697 PCA 68:04:00 163
SOLU-MEDROL Pws/Pds. Im 500mg 02063700 PCA 68:04:00 163
SOMA Tab/Co. Orl 350mg 00116629 HOR 12:20:00 41
Somatren 68:40:00 177
Somatropin 68:28:00 174
Somatropin 68:40:00 177
Somatropine 68:28:00 174
Somatropine 68:40:00 177
SOMNOL Tab/Co. Orl 15mg 00483826 HOR 28:24:08 121
SOMNOL Tab/Co. Orl 30mg 00483818 HOR 28:24:08 121
SORIATANE Cap/Caps Orl 25mg 02070863 HLR 84:16:00 194
SORIATANE Cap/Caps Orl 10mg 02070847 HLR 84:16:00 194
SOTACOR Tab/Co. Orl 160mg 00483923 BRI 24:04:00 61
Sotalol (chlorhydrate de) 24:04:00 61
Sotalol Hydrochloride 24:04:00 61
SOTAMOL Tab/Co. Orl 160mg 02238415 TCH 24:04:00 61
Spiramycin 08:12:12 11
Spiramycine 08:12:12 11
Spironolactone 40:28:10 131
Spironolactone Powders & Suspension A10
Spironolactone/Hydrochlorothiazide 40:28:10 131
SSD Crm/Cr. Top 1% 02170310 ABB 84:04:16 186
STATEX Tab/Co. Orl 5mg 00594652 PMS 28:08:08 90
STATEX Tab/Co. Orl 10mg 00594644 PMS 28:08:08 90
STATEX Tab/Co. Orl 25mg 00594636 PMS 28:08:08 90
STATEX Tab/Co. Orl 50mg 00675962 PMS 28:08:08 90
STATEX Sup/Supp. Rt 20mg 00596965 PMS 28:08:08 89
STATEX Sup/Supp. Rt 30mg 00639389 PMS 28:08:08 89
STATEX Dps/Gttes Orl 50mg 00705799 PMS 28:08:08 88
STATEX Dps/Gttes Orl 20mg 00621935 PMS 28:08:08 87
STATEX Sup/Supp. Rt 10mg 00632201 PMS 28:08:08 89
STATEX Sup/Supp. Rt 5mg 00632228 PMS 28:08:08 89
STATEX Syr/Sir. Orl 5mg 00591475 PMS 28:08:08 90
STATEX Syr/Sir. Orl 1mg 00591467 PMS 28:08:08 90
STATEX Syr/Sir. Orl 10mg 00647217 PMS 28:08:08 90
STATICIN Lot/Lot Top 55%/6%/1.5% 01910086 WSQ 84:04:04 180
Stavudine d4T 08:18:00 21
STELABID #1 (DISC/NON DISP Dec 31/03) Tab/Co. Orl 5mg/1mg 01918265 GSK 12:08:08 36
STELABID #2 (DISC/NON DISP Dec 31/03) Tab/Co. Orl 5mg/2mg 01918273 GSK 12:08:08 36
STELABID FORTE (DISC/NON DISP Dec 31/03) Tab/Co. Orl 7.5mg/2mg 01918281 GSK 12:08:08 36
STEMETIL Tab/Co. Orl 10mg 01927760 ROP 28:16:08 114
STEMETIL Tab/Co. Orl 5mg 01927752 ROP 28:16:08 114
STEMETIL Liq/Liq Im 5mg 01927779 ROP 28:16:08 114
STEMETIL Liq/Liq Orl 1mg 01927787 ROP 28:16:08 114
STEMETIL Sup/Supp. Rt 10mg 01927795 ROP 28:16:08 114
STIEVA-A Crm/Cr. Top 0.05% 00518182 STI 84:16:00 194
STIEVA-A Crm/Cr. Top 0.01% 00657204 STI 84:16:00 194
STIEVA-A Liq/Liq Top 0.05% 00518174 STI 84:16:00 195
STIEVA-A Liq/Liq Top 0.025% 00578568 STI 84:16:00 195
STIEVA-A Gel/Gel Top 0.025% 00587966 STI 84:16:00 194
STIEVA-A Gel/Gel Top 0.05% 00641863 STI 84:16:00 195
STIEVA-A Gel/Gel Top 0.01% 00587958 STI 84:16:00 194
STIEVA-A Crm/Cr. Top 0.025% 00578576 STI 84:16:00 194
STIEVA-A FORTE Crm/Cr. Top 0.1% 00662348 STI 84:16:00 194
STIEVAMYCIN Gel/Gel Top 4%/0.025% 01905112 STI 84:16:00 194
STILBESTROL Tab/Co. Orl 1mg 02091461 WLS 68:16:00 169
Sucralfate 56:40:00 157
SUDAFED Tab/Co. Orl 60mg 02237793 CHC 12:12:00 37
SULCRATE Tab/Co. Orl 1gm 02100622 AVE 56:40:00 158
SULCRATE PLUS Sus/Susp. Orl 200mg 02103567 AVE 56:40:00 157
SULFACET R Lot/Lot Top 10%/5% 02220407 YYY 84:28:00 196
Sulfacétamide sodique 52:04:08 138
Sulfacétamide sodique/prednisolone (acétate de) 52:04:08 138
Sulfacétamide sodique/prednisolone (phosphate sodique de) 52:08:00 141
Sulfacétamide sodique/soufre 84:28:00 196
Sulfacetamide Sodium 52:04:08 138
Sulfacetamide Sodium/Prednisolone Acetate 52:04:08 138
Sulfacetamide Sodium/Prednisolone Phosphate Sodium 52:08:00 141
Sulfacetamide Sodium/Sulphur 84:28:00 196
Sulfadiazine d'argent 84:04:16 186
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Sulfasalazine 56:40:00 158
Sulfate (amikacine d') 08:12:02 3
Sulfate ferreux 20:04:04 44
SULFATE FERREUX-300 Tab/Co. Orl 300mg 02125471 PDL 20:04:04 45
Sulfinpyrazone 40:40:00 132
Sulindac 28:08:04 83
Sulpher (compounds) A10
Sumatriptan A36
SUPEUDOL Sup/Supp. Rt 10mg 00392480 SIL 28:08:08 90
SUPRAX Pws/Pds. Orl 20mg 02195992 AVE 08:12:06 7
SUPRAX Tab/Co. Orl 400mg 02195984 AVE 08:12:06 7
SUPREFACT Asp/Asp Nas 1mg 02225158 AVE 10:00:00 28
SUPREFACT DEPOT Imp/Imp Sc 6.3mg 02228955 AVE 10:00:00 28
SUPREFACT DEPOT Imp/Imp Sc 9.45mg 02240749 AVE 10:00:00 28
Suprefact Nasal Sol 1mg/ml 1989669 HOE A14
SURGAM Tab/Co. Orl 300mg 02221950 AVE 28:08:04 84
SURMONTIL Cap/Caps Orl 75mg 01926349 AVE 28:16:04 107
SURMONTIL Tab/Co. Orl 100mg 01926284 AVE 28:16:04 108
SURMONTIL Tab/Co. Orl 12.5mg 01926357 AVE 28:16:04 107
SURMONTIL Tab/Co. Orl 25mg 01926322 AVE 28:16:04 108
SURMONTIL (DISC/NON DISP June 13/04) Tab/Co. Orl 50mg 01926330 AVE 28:16:04 108
SYMMETREL Cap/Caps Orl 100mg 01914006 BRI 92:00:00 205
SYMMETREL Syr/Sir. Orl 10mg 01913999 BRI 92:00:00 205
SYNALAR Liq/Liq Top 0.01% 02162504 MDS 84:06:00 189
SYNALAR Ont/Ont Top 0.025% 02162512 MDS 84:06:00 189
Synarel Nasal Sol 2mg/ml 2188783 SYN A27
SYNPHASIC (21) Tab/Co. Orl 1mg/0.5mg/0.035mg/0.035mg 02187108 PCA 68:12:00 168
SYNPHASIC (28) Tab/Co. Orl 1mg/0.5mg/0.035mg/0.035mg 02187116 PCA 68:12:00 168
SYNTHROID Tab/Co. Orl 0.2mg 02172143 ABB 68:36:04 176
SYNTHROID Tab/Co. Orl 0.112mg 02171228 ABB 68:36:04 176
SYNTHROID Tab/Co. Orl 0.025mg 02172062 ABB 68:36:04 175
SYNTHROID Tab/Co. Orl 0.125mg 02172119 ABB 68:36:04 176
SYNTHROID Tab/Co. Orl 0.3mg 02172151 ABB 68:36:04 176
SYNTHROID Tab/Co. Orl 0.05mg 02172070 ABB 68:36:04 176
SYNTHROID Tab/Co. Orl 0.175mg 02172135 ABB 68:36:04 176
SYNTHROID Tab/Co. Orl 0.15mg 02172127 ABB 68:36:04 176
SYNTHROID Tab/Co. Orl 0.1mg 02172100 ABB 68:36:04 176
SYNTHROID Tab/Co. Orl 0.075mg 02172089 ABB 68:36:04 176
SYNTHROID Tab/Co. Orl 0.088mg 02172097 ABB 68:36:04 176
Tacrolimus 92:00:00 210
Tacrolimus A36
TAGAMET (DISC/NON DISP Oct 1/03) Tab/Co. Orl 300mg 01916815 GSK 56:40:00 154
TAGAMET (DISC/NON DISP Oct 1/03) Tab/Co. Orl 600mg 01916777 GSK 56:40:00 154
TAGAMET (DISC/NON DISP Oct 1/03) Tab/Co. Orl 400mg 01916785 GSK 56:40:00 154
TALWIN Tab/Co. Orl 50mg 02137984 SNS 28:08:12 91
TAMBOCOR Tab/Co. Orl 50mg 01966197 RIK 24:04:00 56
TAMBOCOR Tab/Co. Orl 100mg 01966200 RIK 24:04:00 56
TAMOFEN Tab/Co. Orl 10mg 01926624 ROP 10:00:00 31
TAMOFEN Tab/Co. Orl 20mg 01926632 ROP 10:00:00 32
Tamoxifen Citrate 10:00:00 31
Tamoxifène (citrate de) 10:00:00 31
Tamsulosin Hydrochloride A36
TANTUM Liq/Liq Buc 0.15% 01966065 RIK 52:16:00 142
TAPAZOLE Tab/Co. Orl 5mg 00015741 PAL 68:36:08 177
TARO-CARBAMAZEPINE CR Srt/Co.L.C. Orl 200mg 02237907 TAR 28:12:92 97
TARO-CARBAMAZEPINE CR Srt/Co.L.C. Orl 400mg 02237908 TAR 28:12:92 97
TARO-DESOXIMETASONE (DISC/NON DISP Apr 15/05) Crm/Cr. Top 0.05% 02239068 OPM 84:06:00 189
TARO-DESOXIMETASONE (DISC/NON DISP Apr 15/05) Crm/Cr. Top 0.25% 02239069 OPM 84:06:00 189
TARO-DESOXIMETASONE (DISC/NON DISP Apr 15/05) Gel/Gel Top 0.05% 02241887 OPM 84:06:00 189
TARO-WARFARIN Tab/Co. Orl 1mg 02242680 TAR 20:12:04 47
TARO-WARFARIN Tab/Co. Orl 2mg 02242681 TAR 20:12:04 47
TARO-WARFARIN Tab/Co. Orl 2.5mg 02242682 TAR 20:12:04 47
TARO-WARFARIN Tab/Co. Orl 3mg 02242683 TAR 20:12:04 47
TARO-WARFARIN Tab/Co. Orl 4mg 02242684 TAR 20:12:04 47
TARO-WARFARIN Tab/Co. Orl 5mg 02242685 TAR 20:12:04 48
TARO-WARFARIN Tab/Co. Orl 6mg 02242686 TAR 20:12:04 48
TAZIDIME Pws/Pds. Im 1gm 00886971 LIL 08:12:06 7
TAZIDIME Pws/Pds. Iv 2gm 00886955 LIL 08:12:06 7
TEGRETOL Tab/Co. Orl 200mg 00010405 NVR 28:12:92 97
TEGRETOL Sus/Susp. Orl 100mg/5ml 02194333 NVR 28:12:92 97
TEGRETOL C.R. Srt/Co.L.C. Orl 400mg 00755583 NVR 28:12:92 97
TEGRETOL CHEW Tab/Co. Orl 100mg 00369810 NVR 28:12:92 97
TEGRETOL CHEW Tab/Co. Orl 200mg 00665088 NVR 28:12:92 97
TEGRETOL CR Srt/Co.L.C. Orl 200mg 00773611 NVR 28:12:92 97
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Telmisartan A36
Temazepam 28:24:08 123
Témazépam 28:24:08 123
TENORETIC Tab/Co. Orl 25mg/100mg 02049988 AZE 24:04:00 52
TENORETIC Tab/Co. Orl 25mg/50mg 02049961 AZE 24:04:00 52
TENORMIN Tab/Co. Orl 100mg 02039540 AZE 24:04:00 50
TENORMIN Tab/Co. Orl 50mg 02039532 AZE 24:04:00 50
TERAZOL 3 Crm/Cr. Vag 0.8% 01934155 JAN 84:04:08 184
TERAZOL 3 Tab/Co. Vag 80mg 00894710 JAN 84:04:08 184
TERAZOL 7 Crm/Cr. Vag 4mg 00894729 JAN 84:04:08 184
Terazosin Hydrochloride 24:08:00 72
Térazosine (chlorhydrate de) 24:08:00 72
Térazosine (chlorhydrate) 24:08:00 72
Terbinafine (chlorhydrate de) 84:04:08 184
Terbinafine Hydrochloride 84:04:08 184
Terbinafine Hydrochloride A37
Terbutaline (sulfate de) 12:12:00 39
Terbutaline Sulfate 12:12:00 39
Terconazole 84:04:08 184
Testosterone (compounds) A10
Testosterone Cypionate 68:08:00 165
Testosterone Enanthate 68:08:00 165
Tétracycline (chlorhydrate de) 08:12:24 17
Tetracycline Hydrochloride 08:12:24 17
Teveten Tab 300mg 2240431 SPH A18
Teveten Tab 400mg 2240432 SPH A18
Teveten Tab 600mg 2243942 SPH A18
THEOCHRON SR Srt/Co.L.C. Orl 200mg 00631701 RIV 86:16:00 199
THEO-DUR (DISC/NON DISP Jan 1/04) Srt/Co.L.C. Orl 200mg 00460990 AZE 86:16:00 199
THEO-DUR (DISC/NON DISP Jan 1/04) Srt/Co.L.C. Orl 300mg 00461008 AZE 86:16:00 199
THEO-DUR (DISC/NON DISP Nov 21/03) Srt/Co.L.C. Orl 100mg 00460982 AZE 86:16:00 199
THEOLAIR Liq/Liq Orl 5.33333mg 01966219 RIK 86:16:00 199
THEOLAIR Tab/Co. Orl 125mg 01966235 RIK 86:16:00 200
Theophylline 86:16:00 199
Théophylline 86:16:00 199
THEOPHYLLINE (DISC/NON DISP Dec 1/04) Liq/Liq Orl 5.33333mg 00532223 TCH 86:16:00 199
Thioguanine 10:00:00 32
Thioridazine (chlorhydrate de) 28:16:08 116
Thioridazine Hydrochloride 28:16:08 116
Thiothixene 28:16:08 116
Thiothixène 28:16:08 116
Thyroade 68:36:04 177
THYROID Tab/Co. Orl 125mg 00023965 PFI 68:36:04 177
THYROID Tab/Co. Orl 60mg 00023957 PFI 68:36:04 177
THYROID Tab/Co. Orl 30mg 00023949 PFI 68:36:04 177
Thyroid 68:36:04 177
Tiaprofenic Acid 28:08:04 83
Tiaprofénique (acide) 28:08:04 83
TIAZAC Src/Capsl.C. Orl 120mg 02231150 BVL 24:04:00 53
TIAZAC Src/Capsl.C. Orl 180mg 02231151 BVL 24:04:00 54
TIAZAC Src/Capsl.C. Orl 240mg 02231152 BVL 24:04:00 54
TIAZAC Src/Capsl.C. Orl 300mg 02231154 BVL 24:04:00 54
TIAZAC Src/Capsl.C. Orl 360mg 02231155 BVL 24:04:00 54
TICLID Tab/Co. Orl 250mg 02162776 HLR 92:00:00 211
Ticlopidine (chlorhydrate de) 92:00:00 211
Ticlopidine Hydrochloride 92:00:00 211
TILADE Aem/Aém Inh 2mg 02230543 AVE 92:00:00 209
TIMOLIDE (DISC/NON DISP Apr 1/04) Tab/Co. Orl 10mg/25mg 00509353 FRS 24:04:00 62
Timolol (maléate de) 24:04:00 61
Timolol (maléate de) 52:36:00 148
Timolol (maléate de)/hydrochlorothiazide 24:04:00 62
TIMOLOL MALEATE Dps/Gttes Oph 0.25% 02166712 SIL 52:36:00 148
TIMOLOL MALEATE Dps/Gttes Oph 0.5% 02166720 SIL 52:36:00 148
Timolol Maleate 24:04:00 61
Timolol Maleate 52:36:00 148
Timolol Maleate/Hydrochlorothiazide 24:04:00 62
TIMOPTIC OPH Dps/Gttes Oph 0.5% 00451207 FRS 52:36:00 148
TIMOPTIC-XE OPH Dps/Gttes Oph 0.25% 02171880 FRS 52:36:00 148
TIMOPTIC-XE OPH Dps/Gttes Oph 0.5% 02171899 FRS 52:36:00 148
TIMPILO Liq/Liq Oph 4%/0.5% 01905090 FRS 52:36:00 147
TIMPILO Liq/Liq Oph 2%/0.5% 01905082 FRS 52:36:00 147
Tinzaparin Sodium 20:12:04 46
Tinzaparine Sodique 20:12:04 46
Tioconazole 84:04:08 184
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Tobi Solution for inhalation 300mg/5mL 2239630 CHR A37
TOBRADEX Ont/Ont Oph 0.3%/0.1% 00778915 ALC 52:04:04 137
TOBRADEX Sus/Susp. Oph 0.3%/0.1% 00778907 ALC 52:04:04 137
TOBRAMYCIN Liq/Liq Oph 0.3% 02239148 RIP 52:04:04 137
TOBRAMYCIN Liq/Liq Im 40mg 02230640 LYP 08:12:02 4
TOBRAMYCIN Liq/Liq Im 40mg/mL 02241210 SIL 08:12:02 4
Tobramycin 52:04:04 137
Tobramycin A37
Tobramycin Sulfate 08:12:02 4
Tobramycin/Dexamethasone 52:04:04 137
Tobramycine 52:04:04 137
Tobramycine (sulfate de) 08:12:02 4
Tobramycine/dexaméthasone 52:04:04 137
TOBREX Liq/Liq Oph 0.3% 00513962 ALC 52:04:04 137
TOBREX Ont/Ont Oph 0.3% 00614254 ALC 52:04:04 137
TOFRANIL Tab/Co. Orl 25mg 00010472 NVR 28:16:04 103
TOFRANIL Tab/Co. Orl 50mg 00010480 NVR 28:16:04 103
TOFRANIL Tab/Co. Orl 75mg 00306487 NVR 28:16:04 103
Tolbutamide 68:20:20 173
TOLECTIN (DISC/NON DISP May 15/04) Tab/Co. Orl 600mg 00632740 JAN 28:08:04 84
Tolmetin Sodium 28:08:04 84
Tolmétine sodique 28:08:04 84
Tolterodine A37
TOMYCINE (DISC/NON DISP Nov 7/03) Liq/Liq Oph 0.3% 02238708 NVO 52:04:04 137
TOPICORT Crm/Cr. Top 0.25% 02221896 YYY 84:06:00 189
TOPICORT Gel/Gel Top 0.05% 02221926 YYY 84:06:00 189
TOPICORT MILD Crm/Cr. Top 0.05% 02221918 YYY 84:06:00 189
TOPSYN Gel/Gel Top 0.05% 02161974 MDS 84:06:00 190
TORADOL Liq/Liq Im 10mg 02162644 HLR 28:08:04 81
TORADOL Liq/Liq Im 30mg 02162652 HLR 28:08:04 81
Tracleer Tab 125mg 2244982 ACT A13
Tracleer Tab 62.5mg 2244981 ACT A13
TRANDATE Tab/Co. Orl 200mg 02106280 SHI 24:08:00 69
TRANDATE Tab/Co. Orl 100mg 02106272 SHI 24:08:00 69
Tranexamic Acid 20:12:16 48
Tranexamique (acide) 20:12:16 48
TRANSDERM NITRO Srd/Srd Trd 0.6mg 02046156 NVR 24:12:00 75
TRANSDERM-NITRO Srd/Srd Trd 0.2mg 00584223 NVR 24:12:00 75
TRANSDERM-NITRO Srd/Srd Trd 0.4mg 00852384 NVR 24:12:00 75
TRANSDERM-V Srd/Srd Trd 1.5mg 00550094 NVR 12:08:08 36
TRANXENE Cap/Caps Orl 3.75mg 00264938 ABB 28:24:08 120
TRANXENE Cap/Caps Orl 15mg 00264911 ABB 28:24:08 120
TRANXENE Cap/Caps Orl 7.5mg 00264946 ABB 28:24:08 120
Tranylcypromine (sulfate de) 28:16:04 106
Tranylcypromine Sulfate 28:16:04 106
TRASICOR Tab/Co. Orl 80mg 00402583 NVR 24:08:00 70
TRASICOR Tab/Co. Orl 40mg 00402575 NVR 24:08:00 70
TRAVATAN Liq/Liq Oph 0.004% 02244896 ALC 52:36:00 148
Travatan 0.004% 2244896 ALC A37
Travoprost 52:36:00 148
Travoprost A37
Trazodone (chlorhydrate de) 28:16:04 107
Trazodone Hydrochloride 28:16:04 107
TRAZOREL Tab/Co. Orl 50mg 02230284 ICN 28:16:04 107
TRAZOREL Tab/Co. Orl 100mg 02230285 ICN 28:16:04 107
Tretinoin 84:16:00 194
Tretinoin A38
Trétinoïne 84:16:00 194
TRIADERM Crm/Cr. Top 0.025% 00716952 TAR 84:06:00 193
Triamcinolone 68:04:00 164
Triamcinolone (acétonide de) 84:06:00 193
Triamcinolone (acétonide de) 84:36:00 197
Triamcinolone (hexacétonide de) 68:04:00 165
Triamcinolone Acetonide 84:06:00 193
Triamcinolone Hexacetonide 68:04:00 165
Triamterene 40:28:10 132
Triamtérène 40:28:10 132
Triamterene/Hydrochlorothiazide 40:28:10 132
Triamtérène/hydrochlorothiazide 40:28:10 132
Triazolam 28:24:08 123
TRI-CYCLEN (21) Tab/Co. Orl 0.25mg/0.215mg/0.18mg/0.035mg/0.035mg/0.035mg 02028700 JAN 68:12:00 168
TRI-CYCLEN (28) Tab/Co. Orl 0.25mg/0.215mg/0.18mg/0.035mg/0.035mg/0.035mg 02029421 JAN 68:12:00 168
TRIDESILON Crm/Cr. Top 0.5% 02154862 PMS 84:06:00 188
TRIDESILON Ont/Ont Top 0.5% 02154870 PMS 84:06:00 189
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Trifluopérazine (chlorhydrate de) 28:16:08 116
Trifluoperazine Hydrochloride 28:16:08 116
Trifluridine 52:04:06 137
Trihexyphenidyl Hydrochloride 12:08:04 34
Trihexyphénidyle (chlorhydrate de) 12:08:04 34
Trimcinolone 68:04:00 165
Trimébutine (maléate de) 56:40:00 158
Trimebutine Maleate 56:40:00 158
Trimethoprim 08:36:00 26
Trimethoprim/Sulfamethoxazole 08:40:00 27
Triméthoprime 08:36:00 26
Triméthoprime/sulfaméthoxazole 08:40:00 27
Trimipramine (maléate de) 28:16:04 107
Trimipramine Maleate 28:16:04 107
TRINIPATCH (DISC/NON DISP July 1/03) Pth/Pth Trd 0.2mg 02230732 SNS 24:12:00 74
TRINIPATCH (DISC/NON DISP July 1/03) Pth/Pth Trd 0.4mg 02230733 SNS 24:12:00 74
TRINIPATCH (DISC/NON DISP JULY 1/03) Pth/Pth Trd 0.6mg 02230734 SNS 24:12:00 75
TRIPHASIL (21) Tab/Co. Orl 125mcg/75mcg/50mcg/40mcg/30mcg/30mcg 02043726 WAY 68:12:00 167
TRIPHASIL (28) Tab/Co. Orl 125mcg/75mcg/50mcg/40mcg/30mcg/30mcg 02043734 WAY 68:12:00 167
TRIQUILAR (21) Tab/Co. Orl 125mcg/75mcg/50mcg/40mcg/30mcg/30mcg 00707600 BEX 68:12:00 167
TRIQUILAR (28) Tab/Co. Orl 125mcg/75mcg/50mcg/40mcg/30mcg/30mcg 00707503 BEX 68:12:00 167
TROSYD (DISC/NON DISP Feb 1/04) Crm/Cr. Top 10mg 02095025 CHC 84:04:08 184
TRUSOPT Dps/Gttes Oph 2% 02216205 FRS 52:10:00 142
Tryptan Tab 1000mg 654531 ICN A38
Tryptan Tab 250mg 2239326 ICN A38
Tryptan Tab 500mg 2029456 ICN A38
Tryptan Tab 750mg 2239327 ICN A38
Tryptophan A38
TYLENOL Elx/Elixir Orl 32mg 00603317 MCL 28:08:92 91
TYLENOL NO.2 Tab/Co. Orl 300mg/15mg/15mg 02163934 JAN 28:08:92 92
TYLENOL NO.3 Tab/Co. Orl 300mg/30mg/15mg 02163926 JAN 28:08:92 92
TYLENOL NO.4 Tab/Co. Orl 300mg/60mg 02163918 JAN 28:08:92 92
TYLENOL W CODEINE Elx/Elixir Orl 32mg/1.6mg 02163942 JAN 28:08:92 92
ULTRAMOP Cap/Caps Orl 10mg 00646237 CDX 84:50:00 197
ULTRASE MS 4 Cap/Caps Orl 8000unit/20000unit/20000unit 02203324 JOU 56:16:00 151
ULTRASE MT 12 Cap/Caps Orl 12000/39000/39000units 02045834 AXC 56:16:00 151
ULTRASE MT 20 Cap/Caps Orl 20000/65000/65000units 02045869 AXC 56:16:00 151
UNIPHYL Srt/Co.L.C. Orl 400mg 02014165 PFR 86:16:00 199
Urea/Hydrocortisone Acetate 84:06:00 193
URECHOLINE (DISC/NON DISP Jan 25/03) Tab/Co. Orl 25mg 00349739 FRS 12:04:00 33
Urée/hydrocortisone (acétate d') 84:06:00 193
UREMOL HC Crm/Cr. Top 10%/1% 00503134 TCD 84:06:00 193
UREMOL HC Lot/Lot Top 10%/1% 00560022 TCD 84:06:00 193
URISPAS Tab/Co. Orl 200mg 00728179 PAL 86:12:00 198
Urso Cap 250mg 1945254 AXC A38
Ursodiol A38
Valacyclovir 08:18:00 21
Valacyclovir A38
VALISONE Lot/Lot Top 0.1% 00027944 SCH 84:06:00 187
VALISONE G Crm/Cr. Top 0.1%/0.1% 00177016 SCH 84:06:00 187
VALISONE G Ont/Ont Top 0.1%/0.1% 00232351 SCH 84:06:00 187
VALIUM Tab/Co. Orl 5mg 00013285 HLR 28:24:08 120
Valproaque (acide) 28:12:92 98
Valproic Acid 28:12:92 98
Valsartan A38
VALTREX Tab/Co. Orl 500mg 02219492 GSK 08:18:00 21
Valtrex Cap 500mg 2219492 GSK A38
VANCENASE (DISC/NON DISP Jan 1/05) Aem/Aém Nas 50mcg 00422053 PMS 52:08:00 139
VANCERIL Aem/Aém Inh 50mcg 00374407 SCH 68:04:00 161
VANCOCIN Cap/Caps Orl 250mg 00788716 LIL 08:12:28 18
VANCOCIN Cap/Caps Orl 125mg 00800430 LIL 08:12:28 18
VANCOCIN Pws/Pds. Iv 500mg 00015423 LIL 08:12:28 19
VANCOCIN CP Pws/Pds. Iv 1gm 00722146 LIL 08:12:28 18
Vancomycin Hydrochloride 08:12:28 18
Vancomycine (chlorhydrate de) 08:12:28 18
VANQUIN Sus/Susp. Orl 10mg 02019809 CHC 08:08:00 3
VAPONEFRIN Liq/Liq Inh 2.25% 01927582 AVE 12:12:00 37
VASERETIC Tab/Co. Orl 10mg/25mg 00657298 FRS 24:04:00 56
VASOCIDIN Liq/Liq Oph 10%/0.25% 02133342 NVO 52:08:00 141
VASOTEC Tab/Co. Orl 2.5mg 00851795 FRS 24:04:00 55
VASOTEC Tab/Co. Orl 5mg 00708879 FRS 24:04:00 55
VASOTEC Tab/Co. Orl 20mg 00670928 FRS 24:04:00 55
VASOTEC Tab/Co. Orl 10mg 00670901 FRS 24:04:00 55
Venlafaxine (chlorhydrate de) 28:16:04 108
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Venlafaxine Hydrochloride 28:16:04 108
VENTODISK Pwr/Pd. Inh 200mcg 02214997 GSK 12:12:00 38
VENTODISK Pwr/Pd. Inh 400mcg 02215004 GSK 12:12:00 39
VENTOLIN Liq/Liq Inh 5mg/ml 02213486 GSK 12:12:00 38
VENTOLIN Liq/Liq Orl 400mcg 02212390 GSK 12:12:00 38
VENTOLIN Aem/Aém Inh 100mcg 02213478 GSK 12:12:00 38
VENTOLIN NEBULES P.F. Liq/Liq Inh 1mg/ml 02213419 GSK 12:12:00 38
VENTOLIN ROTACAPS (DISC/NON DISP Dec 31/03) Cap/Caps Inh 400mcg 02212323 GSK 12:12:00 38
VENTOLIN ROTACAPS (DISC/NON DISP Dec 31/03) Cap/Caps Inh 200mcg 02212315 GSK 12:12:00 38
VEPESID Cap/Caps Orl 50mg 00616192 BRI 10:00:00 29
VERALAN (DISC/NON DISP Aug 13/03) Src/Capsl.C. Orl 120mg 02100479 WAY 24:04:00 62
VERALAN (DISC/NON DISP Aug 13/03) Src/Capsl.C. Orl 180mg 02100487 WAY 24:04:00 62
VERALAN (DISC/NON DISP Feb 15/04) Src/Capsl.C. Orl 240mg 02100495 WAY 24:04:00 62
Vérapamil (chlorhydrate de) 24:04:00 62
Verapamil Hydrochloride 24:04:00 62
VERMOX Tab/Co. Orl 100mg 00556734 JAN 08:08:00 3
Vesanoid Tab 10mg 2145839 HLR A38
VIADERM K-C Crm/Cr. Top 100000unit/2.5mg/1mg/0.25mg 00717002 TAR 84:06:00 192
VIADERM K-C Ont/Ont Top 100000unit/2.5mg/1mg/0.25mg 00717029 TAR 84:06:00 192
VIBRAMYCIN Cap/Caps Orl 100mg 00024368 PFI 08:12:24 16
VIBRA-TABS Tab/Co. Orl 100mg 00578452 PFI 08:12:24 17
VIDEX CHEW Tab/Co. Orl 150mg 01940554 BRI 08:18:00 20
VIDEX CHEW Tab/Co. Orl 25mg 01940511 BRI 08:18:00 20
VIDEX CHEW Tab/Co. Orl 50mg 01940538 BRI 08:18:00 20
VIDEX CHEW Tab/Co. Orl 100mg 01940546 BRI 08:18:00 20
Vigabatrin A38
VIOFORM HC Crm/Cr. Top 3%/1% 00074500 PAL 84:04:08 183
VIOKASE Tab/Co. Orl 8000unit/30000unit/30000unit 02230019 AXC 56:16:00 151
VIOKASE Pwr/Pd. Orl 24unit/100unit/100unit 02230020 AXC 56:16:00 151
VIOKASE Tab/Co. Orl 60,000unit 02241933 AXC 56:16:00 151
VIOXX Tab/Co. Orl 12.5mg 02241107 FRS 28:08:04 83
VIOXX Tab/Co. Orl 25mg 02241108 FRS 28:08:04 83
Vioxx Tab 12.5mg 2241107 FRS A35
Vioxx Tab 25mg 2241108 FRS A35
VIROPTIC Liq/Liq Oph 1% 00687456 THR 52:04:06 137
VISKAZIDE Tab/Co. Orl 10mg/50mg 00568635 NVR 24:08:00 71
VISKAZIDE Tab/Co. Orl 10mg/25mg 00568627 NVR 24:08:00 71
VISKEN Tab/Co. Orl 15mg 00417289 NVR 24:08:00 71
VISKEN Tab/Co. Orl 5mg 00417270 NVR 24:08:00 71
VISKEN Tab/Co. Orl 10mg 00443174 NVR 24:08:00 71
Vit. K1 88:24:00 203
VITAMIN A Cap/Caps Orl 50000unit 00021075 NOP 88:04:00 201
Vitamin A 88:04:00 201
VITAMIN A (DISC/NON DISP Feb 18/05) Cap/Caps Orl 25000unit 00021067 NOP 88:04:00 201
VITAMIN A ACID Gel/Gel Top 0.05% 01926489 YYY 84:16:00 195
VITAMIN A ACID Crm/Cr. Top 0.025% 01926500 YYY 84:16:00 194
VITAMIN A ACID Crm/Cr. Top 0.1% 01926527 YYY 84:16:00 194
VITAMIN A ACID Crm/Cr. Top 0.05% 01926519 YYY 84:16:00 194
VITAMIN A ACID Crm/Cr. Top 0.01% 01926497 YYY 84:16:00 194
VITAMIN A ACID Gel/Gel Top 0.01% 01926462 YYY 84:16:00 194
VITAMIN A ACID Gel/Gel Top 0.025% 01926470 YYY 84:16:00 194
VITAMIN B12 Tab/Co. Orl 25mcg 00406988 JAM 88:08:00 201
VITAMIN B12 Tab/Co. Orl 50mcg 00305243 JAM 88:08:00 201
VITAMIN B12 Tab/Co. Orl 25mcg 00461326 SDG 88:08:00 201
VITAMIN B12 Liq/Liq Im 1000mcg 00521515 SIL 88:08:00 201
VITAMIN B12 Tab/Co. Orl 25mcg 00508977 WAM 88:08:00 201
VITAMIN D Tab/Co. Orl 1000unit 00299383 JAM 88:16:00 202
Vitamin D 88:16:00 202
Vitamin D2 88:16:00 202
VITAMIN E Cap/Caps Orl 200unit 02041073 VTH 88:20:00 202
VITAMIN E Cap/Caps Orl 200unit 00528773 HAL 88:20:00 203
VITAMIN E Cap/Caps Orl 100unit 00189227 SWS 88:20:00 203
VITAMIN E Cap/Caps Orl 200unit 00189235 SWS 88:20:00 203
Vitamin E 88:20:00 202
Vitamin E (D-Alpha Tocopheryl Acetate) 88:20:00 203
VITAMIN E NATURAL Cap/Caps Orl 200unit 00122831 JAM 88:20:00 203
VITAMIN E NATURAL Cap/Caps Orl 100unit 00122823 JAM 88:20:00 203
VITAMIN E NATURAL Cap/Caps Orl 200unit 00201987 WAM 88:20:00 203
VITAMIN E WATER SOLUBILIZED Cap/Caps Orl 200unit 00721662 PVR 88:20:00 202
Vitamine a 88:04:00 201
Vitamine d2 88:16:00 202
Vitamine e 88:20:00 202
Vitamine e (d-alpha tocophéryl, acétate de) 88:20:00 203
Vivelle Transdermal Patches 100 ug 2204444 NVR A18
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Vivelle Transdermal Patches 37.5 ug 2204401 NVR A18
Vivelle Transdermal Patches 50 ug 2204428 NVR A18
Vivelle Transdermal Patches 75 ug 2204436 NVR A18
VIVOL Tab/Co. Orl 5mg 00013765 HOR 28:24:08 120
VIVOL Tab/Co. Orl 10mg 00013773 HOR 28:24:08 121
VOLTAREN Liq/Liq Oph 0.1% 01940414 NVO 52:36:00 146
VOLTAREN Ect/Co.Ent. Orl 25mg 00514004 NVR 28:08:04 77
VOLTAREN Sup/Supp. Rt 50mg 00632724 NVR 28:08:04 77
VOLTAREN Sup/Supp. Rt 100mg 00632732 NVR 28:08:04 77
VOLTAREN Ect/Co.Ent. Orl 50mg 00514012 NVR 28:08:04 77
VOLTAREN SR Srt/Co.L.C. Orl 75mg 00782459 NVR 28:08:04 77
VOLTAREN SR Srt/Co.L.C. Orl 100mg 00590827 NVR 28:08:04 77
VOSOL HC Liq/Liq Ot 3%/1%/2%/0.02% 00355038 HOR 52:08:00 141
Warfarin Sodium 20:12:04 47
Warfarine sodique 20:12:04 47
WELLBUTRIN SR Srt/Co.L.C Orl 100mg 02237824 BVL 28:16:04 99
WELLBUTRIN SR Srt/Co.L.C Orl 150mg 02237825 BVL 28:16:04 99
Wellbutrin SR Srt 100mg 2237824 GLA A14
Wellbutrin SR Srt 150mg 2237825 GLA A14
WESTCORT Crm/Cr. Top 0.2% 01910124 WSQ 84:06:00 192
WESTCORT Ont/Ont Top 0.2% 01910132 WSQ 84:06:00 192
WINPRED Tab/Co. Orl 1mg 00271373 ICN 68:04:00 164
XALATAN Liq/Liq Oph 0.005% 02231493 PCA 52:36:00 146
Xalatan Ophthalmic Liquid .005% 2231493 PCA A26
XANAX Tab/Co. Orl 0.25mg 00548359 PCA 28:24:08 119
XANAX Tab/Co. Orl 0.5mg 00548367 PCA 28:24:08 119
Xeloda Tab 150mg 2238453 HLR A15
Xeloda Tab 500mg 2238454 HLR A15
ZADITEN Tab/Co. Orl 1mg 00577308 PGO 92:00:00 208
ZADITEN Syr/Sir. Orl 0.2mg 00600784 PGO 92:00:00 208
Zalcitabine 08:18:00 22
Zanaflex Tab 4mg 2239170 DRH A37
ZANTAC Tab/Co. Orl 150mg 02212331 GSK 56:40:00 157
ZANTAC Tab/Co. Orl 300mg 02212358 GSK 56:40:00 157
ZANTAC Liq/Liq Im 25mg 02212366 GSK 56:40:00 157
ZARONTIN Cap/Caps Orl 250mg 00022799 PFI 28:12:20 96
ZARONTIN Syr/Sir. Orl 50mg 00023485 PFI 28:12:20 96
ZAROXOLYN Tab/Co. Orl 2.5mg 00888400 AVE 40:28:00 130
ZAROXOLYN Tab/Co. Orl 10mg 00888427 RPR 40:28:00 131
ZAROXOLYN (DISC/NON DISP Jan 1/04) Tab/Co. Orl 5mg 00888419 AVE 40:28:00 130
ZERIT Cap/Caps Orl 15mg 02216086 BRI 08:18:00 21
ZERIT Cap/Caps Orl 20mg 02216094 BRI 08:18:00 21
ZERIT Cap/Caps Orl 30mg 02216108 BRI 08:18:00 21
ZERIT Cap/Caps Orl 40mg 02216116 BRI 08:18:00 21
ZESTRIL Tab/Co. Orl 10mg 02049376 AZE 24:04:00 56
ZESTRIL Tab/Co. Orl 20mg 02049384 AZE 24:04:00 56
ZESTRIL Tab/Co. Orl 5mg 02049333 AZE 24:04:00 56
Zidovudine 08:18:00 22
ZINACEF Pws/Pds. Inj 1.5g 02213540 GSK 08:12:06 8
ZINACEF Pws/Pds. Inj 750mg 02213532 GSK 08:12:06 8
ZITHROMAX Tab/Co. Orl 250mg 02212021 PFI 08:12:12 10
ZITHROMAX Pws/Pds. Orl 20mg 02223716 PFI 08:12:12 10
ZITHROMAX Pws/Pds. Orl 40mg 02223724 PFI 08:12:12 10
Zithromax Tab 600mg 2231143 PFI A13
ZOCOR Tab/Co. Orl 80mg 02240332 FRS 24:06:00 67
ZOCOR Tab/Co. Orl 20mg 00884340 FRS 24:06:00 67
ZOCOR Tab/Co. Orl 10mg 00884332 FRS 24:06:00 67
ZOCOR Tab/Co. Orl 5mg 00884324 FRS 24:06:00 66
ZOCOR Tab/Co. Orl 40mg 00884359 FRS 24:06:00 67
ZOFRAN Liq/Liq Iv 2mg 01911821 GSK 56:22:00 152
Zofran Tab 4mg 1925970 GLA A30
Zofran Tab 8mg 1925989 GLA A30
ZOLADEX Imp/Imp Sc 3.6mg 02049325 AZE 10:00:00 29
Zoladex Depot Inj 3.6mg 2049325 ICI A22
ZOLADEX LA Imp/Imp Sc 10.8mg 02225905 AZE 10:00:00 29
Zolmitriptan A39
ZOLOFT Cap/Caps Orl 100mg 01962779 PFI 28:16:04 106
ZOLOFT Cap/Caps Orl 50mg 01962817 PFI 28:16:04 106
ZOLOFT Cap/Caps Orl 25mg 02132702 PFI 28:16:04 106
Zomig Rapimelt Tab 2.5mg 2243045 AZE A39
Zomig Tab 2.5mg 2238660 AZE A39
Zopiclone 28:24:92 125
ZOSTRIX Crm/Cr. Top 0.025% 00740306 MDS 84:36:00 196
ZOVIRAX Tab/Co. Orl 200mg 00634506 GSK 08:18:00 19
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ZOVIRAX Tab/Co. Orl 400mg 01911627 GSK 08:18:00 19
ZOVIRAX Ont/Ont Top 5% 00569771 GSK 84:04:06 181
ZOVIRAX (DISC/NON DISP Oct 8/04) Pws/Pds. Iv 500mg 00605336 GSK 08:18:00 20
ZOVIRAX (DISC/NON DISP Oct 8/04) Pws/Pds. Iv 1gm 00899321 GSK 08:18:00 20
ZOVIRAX (ZOSTAB PAC) Tab/Co. Orl 800mg 01911635 GSK 08:18:00 20
ZYLOPRIM Tab/Co. Orl 300mg 00294322 GSK 92:00:00 205
ZYLOPRIM Tab/Co. Orl 200mg 00506370 GSK 92:00:00 205
ZYLOPRIM Tab/Co. Orl 100mg 00004588 GSK 92:00:00 205
ZYPREXA Tab/Co. Orl 5mg 02229269 LIL 28:16:12 117
ZYPREXA Tab/Co. Orl 7.5mg 02229277 LIL 28:16:12 117
ZYPREXA Tab/Co. Orl 10mg 02229285 LIL 28:16:12 117
ZYPREXA Tab/Co. Orl 2.5mg 02229250 LIL 28:16:12 117
Zyprexa Tab 10mg 2229285 LIL A29
Zyprexa Tab 2.5mg 2229250 LIL A29
Zyprexa Tab 5mg 2229269 LIL A29
Zyprexa Tab 7.5mg 2229277 LIL A29
ZYPREXA ZYDIS Tab/Co. Orl 5mg 02243086 LIL 28:16:12 117
ZYPREXA ZYDIS Tab/Co. Orl 10mg 02243087 LIL 28:16:12 117
Zyprexa Zydis Tab 10mg 2243087 LIL A29
Zyprexa Zydis Tab 5mg 2243086 LIL A29
Zyvoxam Tab 600mg 2243684 PCA A27
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